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1. TEST RESULTS SUMMARY 

 
Testing Period: 
 
The tests performed started on 2014-05-26 and finished on 2014-05-27. 

 
Summary: 
 
Considering the results of the performed test according to standards declared in the front page of this 
report, the item under test is IN COMPLIANCE  with the Test Method Requested. 
 
Tests performed have been selected based on PTCRB rules on the elaboration of test plans for integrated 
products and information provided by the manufacturer. The details of the PTCRB-certified module 
integrated are as follows: 
 
Manufacturer: Telit Wireless Solutions 
Model: UE910-NAR 
PTCRB Module request #: 33805 

 
Following is the comprehensive list of test cases performed. The details of each test case can be found in 
the enclosed test reports. 
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Library Ref Condition Band Result Test Laboratory Test Report Notes 

ETSI TS 102 230  5.1.1  Normal NI P AT4 wireless S.A. 39776RMV.001   

ETSI TS 102 230  5.1.2  Normal NI P AT4 wireless S.A. 39776RMV.001  

ETSI TS 102 230  5.1.3  Normal NI P AT4 wireless S.A. 39776RMV.001  

ETSI TS 102 230  5.1.5.3  Normal NI P AT4 wireless S.A. 39776RMV.001  

ETSI TS 102 230  5.1.5.4  Normal NI P AT4 wireless S.A. 39776RMV.001  

ETSI TS 102 230  5.1.5.6  Normal NI P AT4 wireless S.A. 39776RMV.001  

ETSI TS 102 230  5.2.2.1  Normal NI P AT4 wireless S.A. 39776RMV.001  

ETSI TS 102 230  5.2.2.2  Normal NI P AT4 wireless S.A. 39776RMV.001  

ETSI TS 102 230  5.2.3  Normal NI P AT4 wireless S.A. 39776RMV.001  

ETSI TS 102 230  5.2.4  Normal NI P AT4 wireless S.A. 39776RMV.001  

ETSI TS 102 230  5.2.5  Normal NI P AT4 wireless S.A. 39776RMV.001  

3GPP TS 34.123-1  6.1.2.6  CS + PS 
preferred 

FDD-II P AT4 wireless S.A. 39776RMV.001  

3GPP TS 34.123-1  13.2.1.1  CS FDD-II P AT4 wireless S.A. 39776RMV.001  

3GPP TS 34.123-1  13.2.2.1  CS FDD-II P AT4 wireless S.A. 39776RMV.001  

3GPP TS 34.123-1  13.2.2.2  CS FDD-II P AT4 wireless S.A. 39776RMV.001  

3GPP TS 34.124  8.2  Normal FDD-II P AT4 wireless S.A. 39776REM.001  

3GPP TS 34.124  8.2  Normal FDD-V P AT4 wireless S.A. 39776REM.001  

3GPP TS 51.010-1  26.9.6.1.1  Normal 850 P AT4 wireless S.A. 39776RMV.001  

3GPP TS 51.010-1  26.9.6.1.1  Normal 1900 P AT4 wireless S.A. 39776RMV.001  

3GPP TS 51.010-1  26.9.6.2.1  Normal 850 P AT4 wireless S.A. 39776RMV.001  

3GPP TS 51.010-1  26.9.6.2.1  Normal 1900 P AT4 wireless S.A. 39776RMV.001  

3GPP TS 51.010-1  26.9.6.2.2  Normal 850 P AT4 wireless S.A. 39776RMV.001  

3GPP TS 51.010-1  26.9.6.2.2  Normal 1900 P AT4 wireless S.A. 39776RMV.001  

3GPP TS 51.010-1  27.17.1.1  Normal NI P AT4 wireless S.A. 39776RMV.001  
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Informe de ensayo nº: 
Test report No: 


 
NIE: 39776REM.001 


Partial Test report 
Electromagnetic compatibility (EMC) requirements for mobile 


terminals and ancillary equipment & 
Guideline for Spurious Emission Radiated Testing. 


Identificación del objeto ensayado......................: 


Identification of item tested CELLO CANIQ 3G 


Marca ...................................................................: 


Trade 
Cellocator 


Modelo y/o referencia tipo ..................................: 


Model and /or type reference 
CT7800140-000 


Other identification of the product ....................: S/N: 790653; FCC ID: RIUE910NA; IC ID: 5131A-UE910NA 


Final HW version ................................................: B00 


Final SW version .................................................: 33J 


Características .....................................................: 


Features 
Fully featured UMTS/GNSS End unit for fleet management, Driver 
Behavior & CAN BUS triggering. 


Peticionario .........................................................: 


Applicant 
POINTER TELOCATION LTD 
USA  
Pointer Telocation Inc. 
8600 NW 53rd  Terrace #105. Doral, FL 33166 
520041476 
Itamar Gohary 
(786) 420-5646 
Itamarg@pointer.com 


Método de ensayo solicitado, norma...................: 


Test method requested, standard 
3GPP TS 34.124 V10.2.0. Test Case 8.2; PVG.04 V1.3.1: Guideline 
for Spurious Emission Radiated Testing. 


Resultado..............................................................: 


Summary 
IN COMPLIANCE 


Aprobado por (nombre / cargo y firma) ...........: 


Approved by (name / position & signature) 
Rafael López 
EMC LAB Manager 


 


Fecha de realización ...........................................: 
Date of issue 


2014-05-29 


 


Formato de informe No. ......................................: 
Report template No 


FDT08_15 
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Competences and guarantees 
AT4 wireless is a testing laboratory accredited by the National Accreditation Body (ENAC -Entidad Nacional de 
Acreditación), to perform the tests indicated in the Certificate No. 51/LE 147. 


In order to assure the traceability to other national and international laboratories, AT4 wireless has a calibration and 
maintenance program for its measurement equipment. 


AT4 wireless guarantees the reliability of the data presented in this report, which is the result of the measurements and 
the tests performed to the item under test on the date and under the conditions stated on the report and, it is based on 
the knowledge and technical facilities available at AT4 wireless at the time of performance of the test. 


AT4 wireless is liable to the client for the maintenance of the confidentiality of all information related to the item 
under test and the results of the test. 


The results presented in this Test Report apply only to the particular item under test established in this document. 


IMPORTANT:  No parts of this report may be reproduced or quoted out of context, in any form or by any means, 
except in full, without the previous written permission of AT4 wireless. 


General conditions 
1. This report is only referred to the item that has undergone the test. 


2. This report does not constitute or imply on its own an approval of the product by the Certification Bodies or 
competent Authorities. 


3. This document is only valid if complete; no partial reproduction can be made without previous written permission of 
AT4 wireless. 


4. This test report cannot be used partially or in full for publicity and/or promotional purposes without previous written 
permission of AT4 wireless and the Accreditation Bodies. 


Uncertainty 
Uncertainty (factor k=2) was calculated according to the AT4 wireless internal document PODT000. 
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Usage of samples 
Samples under test have been selected by: the client 


Sample S/01 is composed of the following elements: 


Control Nº Description Model Serial Nº Date of reception 


39776/01 CELLO CANIQ 3G CT7800140-000 790653 2014-05-26 


39776/02 Battery --- --- 2014-05-26 


39776/03 Power cable --- --- 2014-05-26 


 


Test sample description 
The test sample consists of a fully featured UMTS/GNSS End unit for fleet management, Driver Behavior & CAN BUS 
triggering. 


Test samples supplier 
POINTER TELOCATION LTD 


USA  


Pointer Telocation Inc. 


8600 NW 53rd  Terrace #105. Doral, FL 33166  


520041476 


Itamar Gohary 


(786) 420-5646 


Itamarg@pointer.com  


Testing period 
The performed test started on 2014-05-26 and finished on the same day. 


The tests have been performed at AT4 wireless. 
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Environmental conditions 
 


In the control chamber, the following limits were not exceeded during the test: 


 


Temperature 
Min. =  15 ºC 
Max. = 35 ºC 


Relative humidity 
Min. = 20 % 
Max. = 80 % 


Shielding effectiveness > 100 dB 


Electric insulation > 10 kΩ 


Reference resistance to earth < 0,5 Ω 


 


In the semianechoic chamber (21 meters x 11 meters x 8 meters), the following limits were not exceeded during the test. 


 


Temperature 
Min. = 15 ºC 
Max. = 30 ºC 


Relative humidity 
Min. = 45 % 
Max. =  60 % 


Air pressure 
Min. = 860 mbar 
Max. = 1060 mbar 


Shielding effectiveness > 100 dB 


Electric insulation > 10 kΩ 


Reference resistance to earth < 0,5 Ω 


Normal site attenuation (NSA) 
< ±4 dB at 10 m distance between item under test and 
receiver antenna, (30 MHz to 1000 MHz) 


Field homogeneity 
More than 75% of illuminated surface is between 0 and 6 
dB (26 MHz to 1000 MHz). 


 


In the chamber for conducted measurements, the following limits were not exceeded during the test: 


 


Temperature Min. = 15 ºC 
Max. = 30 ºC 


Relative humidity Min. = 45 % 
Max. =  60 % 


Air pressure Min. = 860 mbar 
Max. = 1060 mbar 


Shielding effectiveness > 100 dB 


Electric insulation > 10 kΩ 


Reference resistance to earth < 0,5 Ω 
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Remarks and comments 
The tests have been realized by the technical personnel: Margarita Haro & Pedro Manuel Valenzuela. 


The total uncertainty of the measurement system for the measured radio disturbance characteristics of EUT from 30 MHz 
to 1000 MHz is I = ± 4,48 dB for peak measurements (k = 2). 


The total uncertainty of the measurement system for the measured radio disturbance characteristics of EUT from 1000 
MHz to 18 GHz is I = ± 2,62 dB for peak & average measurements (k = 2). 


Testing verdicts (Legend) 
 


Not applicable ......................................................................... : N/A 


Pass .......................................................................................... : P 


Fail ........................................................................................... : F 


Not measured .......................................................................... : N/M 


 


 


List of equipment used during the test 


CONTROL 
NUMBER 


DESCRIPTION MANUFACTURER MODEL 
LAST 


CALIBRATION 
NEXT 


CALIBRATION 


4523 EMI Receptor ROHDE & SCHWARZ ESU 26 2013-08-27 2015-08-27  


4612 Horn Antenna SCHWARZBECK  BBHA 9120 D 2013-12-29 2016-12-29  


4659 RF Amplifier  SCHWARZBECK  BBV 9718  2014-02-26 2015-02-26  


3541 
Bilog Hybrid 


antenna 
SUNOL SCIENCES 


CORPORATION 
JB6 2012-04-20 2015-04-20 


4575 
Temp/humidity 


Data Logger 
 T&D   TR-702W  2014-01-28 2015-01-28  
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Appendix A – Test result 
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DESCRIPTION OF THE OPERATION MODES 


The operation modes described in this paragraph constitute a functionality of the sample under test for itself. Every 
operation mode takes a failure criteria for the immunity test that they were applying to it and a monitoring to guarantee 
performance of the same ones. 


In the following table appears the operation modes used by the samples tested to that it refers the present test report. 


 


OPERATION 
MODE 


DESCRIPTION 


OM#01 EUT ON. IDLE UMTS FDD Band II. Vnom: 12Vdc. 


OM#02 EUT ON. TCH UMTS FDD Band II. Vnom: 12Vdc. 


OM#03 EUT ON. IDLE UMTS FDD Band V. Vnom: 12Vdc. 


OM#04 EUT ON. TCH UMTS FDD Band V. Vnom: 12Vdc. 
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 RADIATED SPURIOUS EMISSIONS IDLE AND TRAFFIC MODE  
 


Product standard : 3GPP TS 34.124 V10.2.0; PVG.04 V1.3.1: Guideline for Spurious Emission Radiated Testing. 
LIMITS:  


Test standard : 3GPP TS 34.124 V10.2.0. Test Case 8.2 


LIMITS 
Traffic mode spurious emission limits. 
Bellow, the limits for the measurement are stated in dBm. 


GENERAL SPURIOUS EMISSIONS REQUIREMENTS 
Frequency bandwidth Measurement bandwidth Minimum requirement 


30 MHz ≤ f < 1000 MHz 100 kHz -36 dBm 
1 GHz ≤ f < 12,75 GHz 1 MHz -30 dBm 


IDLE mode spurious emission limits 
Bellow, the limits for the measurement are stated in dBm. 


GENERAL RECEIVER SPURIOUS EMISSIONS REQUIREMENTS 
Frequency band Measurement 


bandwidth 
Maximum level 


30 MHz ≤ f < 1 GHz 100 kHz -57 dBm 
1 GHz ≤ f < 12,75 GHz 1 MHz -47 dBm  


TESTED SAMPLES: S/01 


TESTED OPERATION MODES:  OM#01 to 04 


TEST RESULTS : CRmmnn: CR, Radiation Condition; mm: Sample number; nn: Operation mode. 


  


CRmmnn Description Result 
CR0101RB_PH EUT ON. IDLE UMTS FDD Band II. Vnom: 12Vdc. Range 30- 1000 MHz. Horizontal Pol. P 
CR0101RB_PV EUT ON. IDLE UMTS FDD Band II. Vnom: 12Vdc. Range 30- 1000 MHz. Vertical Pol. P 
CR0102RB_PH EUT ON. TCH UMTS FDD Band II. Vnom: 12Vdc. Range 30- 1000 MHz. Horizontal Pol. P 
CR0102RB_PV EUT ON. TCH UMTS FDD Band II. Vnom: 12Vdc. Range 30- 1000 MHz. Vertical Pol. P 
CR0101RA_PH EUT ON. IDLE UMTS FDD Band II. Vnom: 12Vdc. Range 1- 12.75 GHz. Horizontal Pol. P 
CR0101RA_PV EUT ON. IDLE UMTS FDD Band II. Vnom: 12Vdc. Range 1- 12.75 GHz. Vertical Pol. P 
CR0102RA_PH EUT ON. TCH UMTS FDD Band II. Vnom: 12Vdc. Range 1- 12.75 GHz. Horizontal Pol. P 
CR0102RA_PV EUT ON. TCH UMTS FDD Band II. Vnom: 12Vdc. Range 1- 12.75 GHz. Vertical Pol. P 
CR0103RB_PH EUT ON. IDLE UMTS FDD Band V. Vnom: 12Vdc. Range 30- 1000 MHz. Horizontal Pol. P 
CR0103RB_PV EUT ON. IDLE UMTS FDD Band V. Vnom: 12Vdc. Range 30- 1000 MHz. Vertical Pol. P 
CR0104RB_PH EUT ON. TCH UMTS FDD Band V. Vnom: 12Vdc. Range 30- 1000 MHz. Horizontal Pol. P 
CR0104RB_PV EUT ON. TCH UMTS FDD Band V. Vnom: 12Vdc. Range 30- 1000 MHz. Vertical Pol. P 
CR0103RA_PH EUT ON. IDLE UMTS FDD Band V. Vnom: 12Vdc. Range 1- 12.75 GHz. Horizontal Pol. P 
CR0103RA_PV EUT ON. IDLE UMTS FDD Band V. Vnom: 12Vdc. Range 1- 12.75 GHz. Vertical Pol. P 
CR0104RA_PH EUT ON. TCH UMTS FDD Band V. Vnom: 12Vdc. Range 1- 12.75 GHz. Horizontal Pol. P 
CR0104RA_PV EUT ON. TCH UMTS FDD Band V. Vnom: 12Vdc. Range 1- 12.75 GHz. Vertical Pol. P 
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Appendix B - Photographs 
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Test report No: 


 


NIE: 39776RMV.001 


PARTIAL Test Report  


UMTS / GSM 


 


Identification of item tested ................................. : 


 


CELLO CANIQ 3G 


Trade .................................................................... : Cellocator 


Model and /or type reference .............................. : CT7800140-000 


Other identification of the product  .................... : FCC ID:RIUE910NA 


IC:5131A-UE910NA 


Final HW version  ................................................ : B00 


Final SW version  ................................................. : 33J 


IMEI TAC  ........................................................... : 354677050031860 


Features ................................................................ : Fully featured UMTS/GNSS End unit for fleet management, 


Driver Behavior&CAN BUS triggering 


Applicant .............................................................. : POINTER TELOCATION LTD  


USA, Pointer Telocation Inc., 8600 NW 53rd, Terrace #105, Doral, 


FL 33166 


520041476 


Itamar Gohary 


(786) 420-5646 


Itamarg@pointer.com 


Test method requested, standard........................ : GCF CC v3.49.2 / NAPRD 03 v5.14    


Selected test cases according Appendix A 


Summary .............................................................. : IN COMPLIANCE  


Approved by (name / position & signature) ....... : Francisco Rincón Ferrer 


Laboratory Division Director 


 


Date of issue.......................................................... : 2014-05-29 


Report template No.............................................. : FDT08_15/FMV44_01 
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Competences and guarantees 


AT4 wireless is a testing laboratory accredited by the National Accreditation Body (ENAC -Entidad Nacional de 


Acreditación), to perform the tests indicated in the Certificate No. 51/LE 147. 


AT4 wireless is a testing laboratory competent to carry out the tests described in this report.  


In order to assure the traceability to other national and international laboratories, AT4 wireless has a calibration and 


maintenance program for its measurement equipment. 


AT4 wireless guarantees the reliability of the data presented in this report, which is the result of the measurements and 


the tests performed to the item under test on the date and under the conditions stated on the report and, it is based on 


the knowledge and technical facilities available at AT4 wireless at the time of performance of the test. 


AT4 wireless is liable to the client for the maintenance of the confidentiality of all information related to the item 


under test and the results of the test. 


The results presented in this Test Report apply only to the particular item under test established in this document. 


AT4 wireless issues the two following types of Test Reports: 


Full Test Report: This Test Report contains within Appendix A a list of ALL test cases referenced in the 


corresponding Certification Criteria Leading documents.  


Partial Test Report: This Test Report contains within Appendix A a subset of test cases requested by the 


customer and/or what is deemed necessary by AT4 wireless after a review to a product with respect to 


modification.  


IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, 


except in full, without the previous written permission of AT4 wireless. 


General conditions 


1. This report is only referred to the item that has undergone the test. 


2. This report does not constitute or imply on its own an approval of the product by the Certification Bodies or 


competent Authorities. 


3. This document is only valid if complete; no partial reproduction can be made without previous written permission of 


AT4 wireless. 


4. This test report cannot be used partially or in full for publicity and/or promotional purposes without previous written 


permission of AT4 wireless and the Accreditation Bodies. 


Uncertainty 


Uncertainty (factor k=2) was calculated according to the AT4 wireless internal document PODT000. 


Usage of samples 


Samples undergoing test have been selected by: POINTER TELOCATION LTD  


Following samples have been used: 


Control Nº Description Model HW version SW version Serial Nº 
Date of 


reception 


39776C_4.1 CELLO CAN IQ CT800140-


000 


B00 33J/12.00.504 354677050031860 2014-05-27 


1.  All Samples have undergone total or partially the test(s) specified in subclause “Test method requested”. 
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Test sample description 


The test sample consists of Fully featured UMTS/GNSS End unit for fleet management, Driver Behavior&CAN BUS 


triggering. 


Test samples supplier 


POINTER TELOCATION LTD  


USA, Pointer Telocation Inc., 8600 NW 53rd, Terrace #105, Doral, FL 33166 


520041476 


Itamar Gohary 


(786) 420-5646 


Itamarg@pointer.com 


Testing period 


The performed test started on 2014-05-27 and finished on 2014-05-27. 


The tests have been performed at AT4 wireless. 


Environmental conditions 


In the chamber for conducted measurements, the following limits were not exceeded during the test: 


 


 
NORMAL 


Temperature Min. = 15 ºC 


Max. = 35 ºC 


Relative humidity Min. = 25 % 


Max. = 75 % 


Voltage 
12 V 


Shielding effectiveness > 100 dB 


Electric insulation > 10 k 


Reference resistance to 


earth 
< 0,5  


Remarks and comments 


The tests have been realized by the following technical personnel: Luis Zavargo, José Luis Salgado. 


The qualified PICS/PIXIT menu of the test system was defined in accordance with the applicant. 


Testing verdicts 


Not applicable ......................................................................... : N/A 


Pass .......................................................................................... : P 


Fail ........................................................................................... : F 


Not measured .......................................................................... : N/M 
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Appendix A – Test result 
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Summary of Test Results 


 


  


PASS VERDICT 


FDD 


NI Standard II 850 1900 


3GPP TS 34.123-1 4       


ETSI TS 102.230       11 


3GPP TS 51.010-1   3 3 1 


Total 4 3 3 12 
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Test Results  


Test Spec Ref Name Condition Band Date 
Test 


sample 
Result 


Test 
system 


ETSI TS 102 230 5.1.1 Phase preceding Terminal power on Normal NI 2014-05-27 39776C_4.1 P 13 


ETSI TS 102 230 5.1.2 Phase during UICC power on Normal NI 2014-05-27 39776C_4.1 P 13 


ETSI TS 102 230 5.1.3 Phase during Terminal power off Normal NI 2014-05-27 39776C_4.1 P 13 


ETSI TS 102 230 5.1.5.3 
Reaction of 1,8 V technology Terminals on type recognition of 1,8 
V technology 


Normal NI 2014-05-27 39776C_4.1 P 13 


ETSI TS 102 230 5.1.5.4 
Reaction of 1,8 V technology Terminals on type recognition of 3 V 
technology 


Normal NI 2014-05-27 39776C_4.1 P 13 


ETSI TS 102 230 5.1.5.6 Reaction of a Terminals receiving no ATR Normal NI 2014-05-27 39776C_4.1 P 13 


ETSI TS 102 230 5.2.2.1 Electrical tests on contact C1 Test 1 Normal NI 2014-05-27 39776C_4.1 P 13 


ETSI TS 102 230 5.2.2.2 Electrical tests on contact C1 Test 2 Normal NI 2014-05-27 39776C_4.1 P 13 


ETSI TS 102 230 5.2.3 Electrical tests on contact C2 Normal NI 2014-05-27 39776C_4.1 P 13 


ETSI TS 102 230 5.2.4 Electrical tests on contact C3 Normal NI 2014-05-27 39776C_4.1 P 13 


ETSI TS 102 230 5.2.5 Electrical tests on contact C7 Normal NI 2014-05-27 39776C_4.1 P 13 


3GPP TS 34.123-1 6.1.2.6 Emergency  calls 
CS + PS 
preferred 


FDD-II 2014-05-27 39776C_4.1 P 50 


3GPP TS 34.123-1 13.2.1.1 Emergency  call / with USIM / accept case CS FDD-II 2014-05-27 39776C_4.1 P 50 


3GPP TS 34.123-1 13.2.2.1 Emergency  call / without USIM / accept case CS FDD-II 2014-05-27 39776C_4.1 P 50 


3GPP TS 34.123-1 13.2.2.2 Emergency  call / without USIM / reject case CS FDD-II 2014-05-27 39776C_4.1 P 50 


3GPP TS 51.010-1 26.9.6.1.1 
Structured procedures/emergency call/idle updated/preferred 
channel rate 


Normal 850 2014-05-27 39776C_4.1 P 50 


3GPP TS 51.010-1 26.9.6.1.1 
Structured procedures/emergency call/idle updated/preferred 
channel rate 


Normal 1900 2014-05-27 39776C_4.1 P 50 
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Test Spec Ref Name Condition Band Date 
Test 


sample 
Result 


Test 
system 


3GPP TS 51.010-1 26.9.6.2.1 Structured procedures/emergency call/idle, no IMSI/accept case Normal 850 2014-05-27 39776C_4.1 P 50 


3GPP TS 51.010-1 26.9.6.2.1 Structured procedures/emergency call/idle, no IMSI/accept case Normal 1900 2014-05-27 39776C_4.1 P 50 


3GPP TS 51.010-1 26.9.6.2.2 Structured procedures/emergency call/idle, no IMSI/reject case Normal 850 2014-05-27 39776C_4.1 P 50 


3GPP TS 51.010-1 26.9.6.2.2 Structured procedures/emergency call/idle, no IMSI/reject case Normal 1900 2014-05-27 39776C_4.1 P 50 


3GPP TS 51.010-1 27.17.1.1 Electrical tests - Phase preceding ME power on Normal NI 2014-05-27 39776C_4.1 P 12 


 


 


 


 


 


 


 


 


 


 


 


 



http://www.at4wireless.com/





AT4 wireless, S.A. 
Parque Tecnológico de Andalucía,  
c/ Severo Ochoa nº 2 · 29590 Campanillas · Málaga · España 
www.at4wireless.com  · C.I.F.  A29 507 456  
 


Report No: (NIE) 
39776RMV.001 


 
Page 9 of 18 


 
2014-05-29 
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Test System Used  


Test 


System 


used 


Test 


Platform 
Description 


Control 


Number 
HW version SW version Uncertainties 


 TP12 2G (U)SIM COMPRION IT3 SPAIN 2889 APR 1.2 4.10.4 
Comprion IT3 Test 


System uncertrainty.pdf 


 TP13 3G (U)SIM COMPRION IT3 SPAIN 2889 APR 1.2 4.10.4 
Comprion IT3 Test 


System uncertrainty.pdf 


 TP50 
2G & 3G PCT ANITE SAT(A) UE 


SPAIN 
2888 A.05.102 Conformance Toolset v31.0 NA 


 TP51 
2G/3G (U)SIM Anite+Comprion 


SAT(A)+IT3 Spain (2888/2889) 


2888/ 


2889 


A.05.102 


APR 1.2 


Conformance Toolset v30.0 & 


4.10.4 


NA 


 TP94 
Agilent T4110S LTE Protocol Test 


System 
3693 v1.0.0.0 v10.0.0.0 NA 


 TP116 
LTE PCT Anite SAT(A) Spain Inter-


RAT 
4509 A.05.102 Conformance Toolset v30.0 NA 


 TP119 
ANRITSU ME7834 Mobile Device Test 


Platform 
4347 1.0 C53 NA 


 TP6 
R&S UPL Audio Test System (Audio 


Measurements) 
3298 UPL16: B9 3.03 


R&S UPL Audio test 


System uncertainty.pdf 


 TP56 2G RF AGILENT T1140 SPAIN RF 2890 v1.1.0.0 v3.1.2.3 
Agilent T1140 Test 


System Uncertainty.pdf 


 TP36 3G RF AGILENT GS-8800 SPAIN 3971 1.8 RCT.2.10.1.0.0 
Agilent GS8800 Test 


System Uncertainty.pdf 


 TP95 Agilent T4010S LTE RF Test System, 3691 v1.0.0.0.0 v30.1.0.5 
Agilent T4010S Test 


System Uncertainty.pdf 


 TP104 
ANRITSU ME7873L LTE RF 


Conformance Test system 
4424 1 


C01 WCDMA  v6.34.2 


C01 v2.15.02 


Anritsu ME7873LTest 


System Uncertainty.pdf 


 


In order to check the test system equipment details please check the document attached “Test platform details”. 
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Appendix C – Implementation Conformance 


Statement (ICS) 
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The testing performed has been executed according the Implementation Conformance Statement (ICS) provided by 


the applicant in order to configure the system accordingly. Please check the attached document. 
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Reference Standards 


 


3GPP TS 36.521-1 Evolved Universal Terrestrial Radio Access (E-UTRA); User 


Equipment (UE) conformance specification Radio transmission and reception Part 1: 


Conformance Testing; 


NA 


3GPP TS 36.521-2 Evolved Universal Terrestrial Radio Access (E-UTRA); User 


Equipment (UE) conformance specification; Radio transmission and reception; Part 


2: Implementation Conformance Statement (ICS) 


NA 


3GPP TS 36.521-3 Evolved Universal Terrestrial Radio Access (E-UTRA); User 


Equipment (UE) conformance specification; Radio transmission and reception; Part 


3: Radio Resource Management (RRM) conformance testing 


NA 


3GPP TS 36.523-1 Evolved Universal Terrestrial Radio Access (E-UTRA) and 


Evolved Packet Core (EPC);User Equipment (UE) conformance specification;Part 1: 


Protocol conformance specification 


NA 


3GPP TS 36.523-2 Evolved Universal Terrestrial Radio Access (E-UTRA) and 


Evolved Packet Core (EPC);User Equipment (UE) conformance specification;Part 2: 


Implementation Conformance Statement (ICS) proforma specification 


NA 


ETSI EN 301 908-13 ERM; BS, Repeaters and UE for IMT-2000 Third-Generation 


cellular networks; Part 13: Harmonized EN for IMT-2000, E-UTRA UE covering 


the essential requirements of article 3.2 of the R&TTE Directive 
NA 


3GPP TS 34.121-1Group RAN; User Equipment (UE) conformance specification; 


Radio transmission and reception (FDD). NA 


3GPP TS 34.123-1 Group RAN; User Equipment (UE) conformance specification; 


Part 1: Protocol conformance specification. 
V11.2.0 


3GPP TS 31.121 UICC-terminal interface; Universal Subscriber Identity Mobile 


USIM application test specification. 
NA 


3GPP TS 31.124 Mobile Equipment (ME) USIM Application Toolkit (USAT) 


conformance test specification. 
NA 


3GPP TS 26.132 Group Services and System Aspects; Speech and video telephony 


terminal acoustic test specification. 
NA 


3GPP TS 34.171 Terminal conformance specification; Assisted Global Positioning 


System (A-GPS) Performance FDD. 
NA 


ETSI TS 102.230 Smart cards; UICC-Terminal interface; physical, electrical and 


logical test specification. 
V10.0.0 


ETSI EN 301 908-2 Part 2: UTRA FDD and E-UTRA FDD UE covering the 


essential requirements of article 3.2 of the R&TTE Directive NA 


3GPP TS 51.010-1 TSG GSM/EDGE Radio Access Network Digital cellular 


telecommunications system (Phase 2+); Mobile Station (MS) conformance 


specification; Conformance specification 
V11.4.0 


3GPP TS 51.010-4 TSG GSM/EDGE Radio Access Network Digital cellular 


telecommunications system (Phase 2+); Subscriber Identity Module (SIM) 


application toolkit conformance test specification 
NA 


ETSI EN 301 511 GSM;Harmonized EN for mobile stations in the GSM 900 and 


GSM 1800 bands covering essential requirements under article 3.2 of the R&TTE 


directive (1999/5/EC) 
NA 
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Test Procedures 


 


PEMV001: SIM/USIM measurements 


PEMV004: 2G/3G/LTE Protocol Conformance Testing. 


PEMV006: Temperature and Humidity Testing Control. 
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Appendix E – Photographs  
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FRONT VIEW 
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REAR VIEW 
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Comprion IT3 test system uncertainties (1/2) 



 
VCC measurements (Contact C1)  



 



 Voltage threshold adjustment 8,6mV (k=2) [value ≤ 6,00V] 



 Current adjustment 87μA (k=2)   [value ≤ 100mA] 



 



VCC spike settings (Contact C1) 



 



 Pulse Pause duration & Rise / Fall time 



Continous Spikes 



20ns ≤ Rise / Fall-time ≤ 80ns 10ns 



100 ns ≤ Pulse Duration ≤ 500ns 15ns 



Random Spikes Spikes [ Spike (max) ≤ 100mA ] 



20ns ≤ Rise / Fall-time ≤ 80ns 10ns 



100 ns ≤ Pulse Duration ≤ 500ns 15ns 



Random Spikes Spikes [Spike (max) > 100mA ] 



20ns ≤ Rise / Fall-time ≤ 80ns 25ns 



100 ns  ≤ Pulse Duration ≤ 500ns  15ns 



Spike current 250μA (k=2)    [value ≤ 200mA] 



Spike current 120μA (k=2)     [value ≤100mA] 



Spike current 34μA (k=2)     [value = 0mA] 



Slew Rate 25% of adjusted value (k=2)  



 



CLK measurement (Contact C3) 



 



 Voltage threshold adjustment 13mV (k=2)  [value (a*Vcc+b) ≤ 8V] 



 Current load adjustment (high / low) 1,00μA (k=2); [5μA ≤ value ≤ 225μA] 



 



CLK rise/ fall time measurement (Contact C3) 



 



 Measurement threshold (High/Low & Percentage / VCC dependent) 12mV (k=2) 



  



Measurement of Maximum rise/fall time value (absolute time) 



ns (k=2) Maximum rise/fall time value (absolute time) 



Card Class (worst case) ≤50ns ≤100ns ≤ 500ns ≤1000ns 



C (1,8V); dU=0,9V 2,1 3,1 13,0 27,0 



 



 



 



 



  











Comprion IT3 test system uncertainties (2/2) 



 



 



CLK duty cycle/frequency measurement 



 



 Measurement threshold (Percentage / VCC dependent 12mV (k=2) [value (a*Vcc+b) ≤8V] 



 



 Duty cycle measurement 



% (k=2) CLK Frequency 



Card Class (Worst case) ≤1MHz  ≤3MHz  ≤4MHz  ≤6MHz 



C (1,8V); dU=0,9V 0,31  0,54  0,68  0,97 



Condition: Rise / Fall-time ≤10% Period 



 Frequency measurement =>Period 1,3ns (k=2) 



 Clock stop 5,9ns (k=2) 



 



 



IO measurement (C7 contact) 



 



 Voltage threshold adjustment 13mV (k=2)  [value (a*Vcc+b) ≤ V] 



 Current load adjustment (high) 1,00μA (k=2);  [5μA ≤ value ≤ 225μA] 



 Current load adjustment (low) 2,30μA (k=2);  [5μA ≤ value ≤ 2250μA] 



 Current load adjustment (low) 0,91μA (k=2);  [value = 0μA] 



 



 



IO enhanced (C7 contact) 



 



 Current threshold Hysteresis 7,6μA (k=1,65; uniform distribution) 



 Current threshold 38μA (k=2)     [value ≤ 2,000mA] 



         [Load current ≤ 2,250mA] 



 Current threshold 63μA (k=2)     [2,000mA ≤ value ≤ 5,000mA] 



         [Load current ≤ 2,250mA] 



 



Rise/fall time adjustment 



Push-Pull / Open Drain 



100 ns ≤   Rise / fall time ≤  1200 ns  8% 



1200 ns <  Rise / fall time   10 % 



Output voltage 8,5mV (k=2) 



 



 



 



 










3GPP TS 34.123-2


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			A.0/1			FDD UE Release						Rel_7			False			29614


			A.0/2			A5/3 ciphering [51010-2 PIC A.2/73]			same value as 51010-2 A.2/73			True			False			53542


			A.0/3			Standard GSM Band (P-GSM) ([51.010-2] PIC A.1/1)			TSPC_Type_GSM_P_Band  
[51.010-2] A.1/1			False			False			50091


			A.0/4			Extended GSM Band (E-GSM), (including standard Band) [51.010-2 PIC A.1/2]			TSPC_Type_GSM_E_Band [52] A.1/2			False			False			50092


			A.0/5			DCS 1800 band [51.010-2 PIC A.1/4]			TSPC_Type_DCS_Band [52] A.1/4			False			False			50093


			A.0/6			PCS 1900 band			TSPC_Type_PCS_Band A.1/18			True			False			50094


			A.0/7			GSM 850 band [51.010-2 PIC A.1/55]			TSPC_Type_GSM_850_Band A.1/55			True			False			50095


			A.0/8			Support of GPRS [51.010-2 PIC A.2/41]			TSPC_GPRS [51010-2] A.2/41			True			False			30080


			A.0/9			14.4 k data mode			A.25/72			False			False			30081


			A.0/10			E-UTRA FDD			pc_eFDD
A.4.1-1/1			False			False			60414


			A.0/11			E-UTRA TDD			pc_eTDD
A.4.1-1/2			False			False			60415


			A.1/1			FDD (DS)			pc_FDD			True			False			29615


			A.1/2			TDD 3.84 Mcps			pc_TDD_HCR			False			False			29616


			A.1/3			TDD 1.28 Mcps (LCR)			pc_TDD_LCR			False			False			29617


			A.1/4			GSM						True			False			29618


			A.1/5			Void						False			False			29619


			A.1/6			Multi carrier						False			False			29620


			A.1/7			DTM						True			False			29621


			A.1/8			TDD 7.68 Mcps						False			False			33108


			A.1/9			TDD 3.84 Mcps receive only						False			False			46253


			A.1/10			TDD 7.68 Mcps receive only						False			False			46254


			A.1/11			3.84 Mcps TDD IMB						False			False			48561


			A.1/12			Priority based reselection									False			77993


			A.1/13			E-UTRA									False			88819


			A.2/1			Narrow band speech (AMR)						True			False			29622


			A.2/2			Emergency call						True			False			29623


			A.2/3			same value as 51010-2 A.2/41			same value as 51010-2 A.2/73			True			False			75201


			A.2/3			Short Message Service (SMS) MT over CS						True			False			29624


			A.2/4			Short Message Service (SMS) MO over CS						True			False			29625


			A.2/5			Short Message Service (SMS) MT over PS						True			False			29626


			A.2/6			Short Message Service (SMS) MO over PS						True			False			29627


			A.2/7			Cell Broadcast Service (CBS)						True			False			29628


			A.2/8			Wide band speech (UMTS_AMR-WB)			pc_UMTS_AMR-WB_Speech			True			False			29629


			A.2/9			ETWS Service (ETWS)			pc_UMTS_ETWS			False			False			50029


			A.2/85			Support of logged measurements in Idle mode and PCH States									False			84245


			A.3/1			Circuit Switched			pc_CS			True			False			29630


			A.3/2			Packet Switched			pc_PS			True			False			29631


			A.3/3			UE supports UE operation mode A: PS and CS simultaneously			pc_SupportOpModeA			True			False			29632


			A.3/4			Circuit Switched Transparant Data			pc_CS_T_data			True			False			41957


			A.4/1			3,1 kHz Audio 9 600 bit/s						True			False			29633


			A.4/2			3,1 kHz Audio 14 400 bit/s						True			False			29634


			A.4/3			3,1 kHz Audio 19 200 bit/s						True			False			29635


			A.4/4			3,1 kHz Audio 28 800 bit/s						True			False			29636


			A.4/5			3,1 KhZ Audio Modem AutoBauding1						True			False			29637


			A.4/6			V.110 UDI 9 600 bit/s						True			False			29638


			A.4/7			V.110 UDI 14 400 bit/s						True			False			29639


			A.4/8			V.110 UDI 19 200 bit/s						True			False			29640


			A.4/9			V.110 UDI 28 800 bit/s						True			False			29641


			A.4/10			V.110 UDI 38 400 bit/s						True			False			29642


			A.4/11			V.120 9 600 bit/s						False			False			29643


			A.4/12			V.120 14 400 bit/s						False			False			29644


			A.4/13			V.120 19 200 bit/s						False			False			29645


			A.4/14			V.120 28 800 bit/s						False			False			29646


			A.4/15			V.120 38 400 bit/s						False			False			29647


			A.4/16			V.120 48 000 bit/s						False			False			29648


			A.4/17			V.120 56 000 bit/s						False			False			29649


			A.4/18			PIAFS 32 000 bit/s						False			False			29650


			A.4/19			PIAFS 64 000 bit/s						False			False			29651


			A.4/20			Frame Tunnelling Mode 56 000 bit/s						True			False			29652


			A.4/21			Frame Tunnelling Mode 64 000 bit/s						True			False			29653


			A.5/1			3,1 kHz Audio 9 600 bit/s						False			False			29654


			A.5/2			3,1 kHz Audio 14 400 bit/s						False			False			29655


			A.5/3			3,1 kHz Audio 19 200 bit/s						False			False			29656


			A.5/4			3,1 kHz Audio 28 800 bit/s						True			False			29657


			A.5/5			V.110 UDI 28 800 bit/s						False			False			29658


			A.5/6			V.110 UDI 48 000 bit/s						False			False			29659


			A.5/7			V.110 UDI 56 000 bit/s						True			False			29660


			A.5/8			X.31 Flag Stuffing UDI 9 600 bit/s						False			False			29661


			A.5/9			X.31 Flag Stuffing UDI 14 400 bit/s						False			False			29662


			A.5/10			X.31 Flag Stuffing UDI 19 200 bit/s						False			False			29663


			A.5/11			X.31 Flag Stuffing UDI 28 800 bit/s						False			False			29664


			A.5/12			X.31 Flag Stuffing UDI 38 400 bit/s						False			False			29665


			A.5/13			X.31 Flag Stuffing UDI 48 000 bit/s						False			False			29666


			A.5/14			X.31 Flag Stuffing UDI 56 000 bit/s						False			False			29667


			A.5/15			V.120 9 600 bit/s						False			False			29668


			A.5/16			V.120 14 400 bit/s						False			False			29669


			A.5/17			V.120 19 200 bit/s						False			False			29670


			A.5/18			V.120 28 800 bit/s						False			False			29671


			A.5/19			V.120 38 400 bit/s						False			False			29672


			A.5/20			V.120 48 000 bit/s						False			False			29673


			A.5/21			V.120 56 000 bit/s						False			False			29674


			A.5/22			Bit Transparent mode 56 000 bit/s						True			False			29675


			A.5/23			Bit Transparent mode 64 000 bit/s						True			False			29676


			A.5/24			Multimedia Call 28 800 bit/s						True			False			29677


			A.5/25			Multimedia Call 32 000 bit/s						True			False			29678


			A.5/26			Multimedia Call 33 600 bit/s						False			False			29679


			A.5/27			Multimedia Call 56 000 bit/s						True			False			29680


			A.5/28			Multimedia Call 64 000 bit/s						True			False			29681


			A.6/1			Conversational						True			False			29682


			A.6/2			Streaming						True			False			29683


			A.6/3			Interactive						True			False			29684


			A.6/4			Background						True			False			29685


			A.7/1			Call Deflection 						True			False			29686


			A.7/2			Calling Line Identification Presentation						True			False			29687


			A.7/3			Calling Line Identification Restriction						True			False			29688


			A.7/4			Connected Line Identification Presentation						True			False			29689


			A.7/5			Connected Line Identification Restriction						True			False			29690


			A.7/6			Call Forwarding Unconditional						True			False			29691


			A.7/7			Call Forwarding on Mobile Subscriber Busy						True			False			29692


			A.7/8			Call Forwarding on No Reply						True			False			29693


			A.7/9			Call Forwarding on Mobile Subscriber Not Reachable						True			False			29694


			A.7/10			Call Waiting						True			False			29695


			A.7/11			Call Hold						True			False			29696


			A.7/12			Multi Party Service						True			False			29697


			A.7/13			Closed User Group						True			False			29698


			A.7/14			User-to-user signalling						True			False			29699


			A.7/15			Advice of Charge (Information)						False			False			29700


			A.7/16			Advice of Charge (Charging)						False			False			29701


			A.7/17			Barring of All Outgoing Calls						True			False			29702


			A.7/18			Barring of Outgoing International Calls						True			False			29703


			A.7/19			Barring of Outgoing International Calls except those directed to the Home PLMN Country						True			False			29704


			A.7/20			Barring of All Incoming Calls						True			False			29705


			A.7/21			Barring of Incoming Calls when Roaming Outside the Home PLMN Country						True			False			29706


			A.7/22			Explicit call transfer						False			False			29707


			A.7/23			Call Completion to Busy Subscriber						False			False			29708


			A.7/24			Call Completion to Busy Subscriber Request						False			False			29709


			A.7/25			Follow Me						False			False			29710


			A.7/26			Calling name presentation (CNAP)						False			False			29711


			A.7/27			Multiple Subscriber Profile (MSP)						False			False			29712


			A.7/28			Multicall						False			False			29713


			A.7/29			enhanced Multi-Level Precedence and Pre-emption						False			False			29714


			A.7/30			At least one non-call related Supplementary Service supported						True			False			29715


			A.7/31			Support of MO-LR request for assistance data						False			False			29716


			A.7/32			Support of MO-LR request for a position estimate						False			False			29717


			A.7/33			Support of MO-LR request for transfer to 3rd party						False			False			29718


			A.7/34			Support of Mobile Terminated location request						False			False			46262


			A.8/1			Mobile station Execution Environment (MExE)						False			False			29719


			A.8/2			Location Service (LCS)						False			False			29720


			A.8/3			USIM Application Toolkit (USAT)						True			False			29721


			A.8a/1			Support for IPDL						False			False			29722


			A.8a/2			Support of GPS timing of cell frames						False			False			29723


			A.8a/3			UE-based OTDOA is supporting by UE						False			False			29724


			A.8a/4			Standalone location method is supporting by UE						False			False			29725


			A.8a/5			Support of UE-Based A-GANSS						False			False			53408


			A.8a/6			Support of UE-Assisted A-GANSS						False			False			53409


			A.8a/7			Support for GLONASS						False			False			53410


			A.8a/8			Support for Modernized GPS						False			False			53411


			A.8a/9			Support for Galileo						False			False			53412


			A.10/1			Multimedia services ( 3G-324M)						False			False			29726


			A.10/2			Alternate speech/facsimile group 3						False			False			29727


			A.10/3			Automatic facsimile group 3						False			False			29728


			A.10/4			MBMS broadcast services			pc_MBMS_Broadcast			False			False			29729


			A.10/5			MBMS multicast services						False			False			39642


			A.10/6			IMS			pc_IMS			False			False			39644


			A.10/7			Indicating whether a PLMN is present on a PLMN list stored on the USIM			pc_Indicating_PLMN_list			True			False			45064


			A.10/8			Last RPLMN			pc_Last_RPLMN			True			False			45063


			A.10/9			Exception to manual network selection mode at switch-on 			pc_Exception_ManSelectionMode			True			False			46230


			A.10/10			MBMS broadcast services in MBSFN mode			pc_MBMS_MBSFN			False			False			46232


			A.10/11			NW selection mode at switch-on			pc_NWSelectionMode_SwitchOn			True			False			46233


			A.10/12			CSG Support			pc_CSG			False			False			48550


			A.10/13			MBMS broadcast services in MBSFN IMB			pc_MBMS_IMB			False			False			48551


			A.10/14			eCall Only Support on the USIM			pc_eCallOnly			False			False			48552


			A.10/15			eCall Capable Support on the USIM			pc_eCallCapable			False			False			48553


			A.10/16			Capability to Initiate Manual eCall			pc_eCall_manual_Initiated			False			False			50030


			A.10/17			Capability to Initiate Automatic eCall			pc_eCall_automatic_Initiated			False			False			50031


			A.10/18			Capability to trigger a reconfiguration eCall			pc_eCall_Reconfiguration_Call			False			False			50032


			A.10/19			Capability to trigger a Test eCall			pc_eCall_Test_Call			False			False			50033


			A.10/20			Capability to Support of inter-frequency CSG Proximity Indication			pc_Indicating_CSG_Proximity_inter-F			False			False			55334


			A.10/21			Capability to Support of inter-frequency SI acquisition for HO			pc_Acquiring_Inter-F_SI			False			False			55335


			A.10/22			Support of Cell Broadcast Service Discontinuous Reception (DRX)						True			False			55343


			A.10/23			Capability to Support of intra-frequency SI acquisition for HO			pc_Acquiring_Intra-F_SI			False			False			55337


			A.10/24			IMS emergency services			pc_IMS_EmergSrvc						False			60412


			A.10/24			IMS emergency services			pc_IMS_EmergSrvc						False			61188


			A.10/25			Capability to establish the emergency call using the CS domain if the attach request for emergency bearer services was not accepted by the network			pc_UsingCSDomain_Em			False			False			60413


			A.10/26			Capability to Support of intra-frequency CSG Proximity Indication 			pc_Indicating_CSG_Proximity_intra-F			False			False			61194


			A.10/27			Support of UTRAN ANR			pc_UTRAN ANR			False			False			77994


			A.10/28			Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in cell_DCH			ps_UE_Req_PSDataSessionEnd_cell_DCH			False			False			77995


			A.10/29			Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in cell_FACH			ps_UE_Req_PSDataSessionEnd_cell_FACH			False			False			77996


			A.10/30			Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in CELL_PCH									False			83968


			A.10/31			Support of Low Access Priority indication			pc_LAP						False			104084


			A.10/32			Support of MinimumPeriodicSearchTimer			pc_MinimumPeriodicSearchTimer						False			104085


			A.10/33			Support of the extended NMO I system information			pc_NMO_I_Behaviour						False			104086


			A.10/34			Support of AttachWithIMSI			pc_AttachWithIMSI						False			104087


			A.11/1			Call Control						True			False			29730


			A.11/2			Mobility Management						True			False			29731


			A.11/3			Session Management						True			False			29732


			A.11/4			GPRS Mobility Management						True			False			29733


			A.11/5			Radio Resource Control						True			False			29734


			A.11/6			Packet Data Convergence Protocol						True			False			29735


			A.11/7			Broadcast/Multicast Control						True			False			29736


			A.11/8			Radio Link Control						True			False			29737


			A.11/9			Medium Access Control						True			False			29738


			A.11/10			Physical Layer						True			False			29739


			A.12/1			Up-link reference measurement channel 12.2 kbps (FDD)						True			False			29740


			A.12/2			Down-link reference measurement channel 12.2 kbps (FDD)						True			False			29741


			A.12/3			Up-link reference measurement channel12.2 kbps (TDD)						False			False			29742


			A.12/4			Down-link reference measurement channel 12.2 kbps (TDD)						False			False			29743


			A.12/5			Up-link reference measurement channel12.2 kbps (1.28 Mcps TDD)						False			False			29744


			A.12/6			Down-link reference measurement channel 12.2 kbps (1.28 Mcps TDD)						False			False			29745


			A.12/7			Up-link reference measurement channel12.2 kbps (7.68Mcps TDD)						False			False			33109


			A.12/8			Down-link reference measurement channel 12.2 kbps (7.68 Mcps TDD)						False			False			33110


			A.13/1			UE test loop						True			False			29746


			A.13/2			Support of UE test loop mode 1 with UL RLC SDU size bigger than 12160 bits (1520 octets)						False			False			29747


			A.13/3			Support of UE test loop mode 4			Rel-7: UE test loop mode 4 is optional for Rel-7 UE. 

Rel-8: UE test loop mode 4 is optional for Rel-8 UE supporting E-UTRA. For Rel-8 UE not supporting E-UTRA then UE test loop mode 4 is mandatory for UE supporting network initiated secondary PDP context.

Rel-9 or later releases: UE test loop mode 4 is mandatory for UEs supporting network initiated secondary PDP context.
						False			60385


			A.13/4			Update UE Location Information			pc_UpdateUE_LocationInformation						False			104088


			A.14/1			Electrical Man Machine Interface (EMMI)						True			False			29748


			A.14/2			UICC/ME test interface						True			False			29749


			A.15/1			Chip rate 3,84 Mcps						True			False			29750


			A.15/2			Frequency band: 1 920-1 980, 2 110-2 170 MHz			Band I			False			False			29751


			A.15/3			Frequency band: 1 850-1 910, 1 930-1 990 MHz			Band II			True			False			29752


			A.15/4			Frequency band: Other spectrum						False			False			29753


			A.15/5			TX-RX Freq. Sep: 190 MHz						True			False			29754


			A.15/6			TX-RX Freq. Sep: 80 MHz						True			False			29755


			A.15/7			TX-RX Freq. Sep: Variable						False			False			29756


			A.15/8			Carrier raster: 200 kHz						True			False			29757


			A.15/9			UE Power Class 1 (+33 dBm)						False			False			29758


			A.15/10			UE Power Class 2 (+27 dBm)						False			False			29759


			A.15/11			UE Power Class 3 (+24 dBm)						True			False			29760


			A.15/12			UE Power Class 4 (+21 dBm)						False			False			29761


			A.15/13			Output RF spectrum emissions						True			False			29762


			A.15/14			Frequency band: 1710-1785, 1805-1880 MHz			Band III			False			False			29763


			A.15/15			Frequency band: 1710-1755, 2110-2155 MHz			Band IV			False			False			29764


			A.15/16			Frequency band: 824 			Band V			True			False			29765


			A.15/17			Frequency band: 830-840, 875-885 MHz			Band VI			True			False			29766


			A.15/18			Frequency band: 2500-2570, 2620-2690 MHz			Band VII			False			False			29767


			A.15/19			Frequency band: 880			Band VIII			False			False			29768


			A.15/20			Frequency band: 1749.9-1784.9, 1844.9-1879.9 MHz			Band IX			False			False			29769


			A.15/21			Multiple FDD bands simultaneously						True			False			29770


			A.15/22			Frequency band: 1710-1770, 2110-2170 MHz			Band X			False			False			39648


			A.15/23			Frequency band: 1427.9 			pc_Band11_Supp (Band XI)			False			False			39693


			A.15/24			Frequency band: 699 			Band XII			False			False			46226


			A.15/25			Frequency band: 777 - 787 MHz, 746 - 756 MHz			Band XIII			False			False			46227


			A.15/26			Frequency band: 788 			Band XIV			False			False			46228


			A.15/27			Frequency band: 830 			pc_Band19_Supp (Band XIX)			True			False			50059


			A.15/28			Frequency band: 1447.9 			pc_Band21_Supp (Band XXI)			False			False			50060


			A.15/29			Frequency band: 3410 			pc_Band22_Supp	
Band XXII						False			61190


			A.15/30			Frequency band: 832 			pc_Band20_Supp	
Band XX						False			61191


			A.15/31			Frequency band: 1850 			pc_Band25_Supp	Band XXV						False			77997


			A.15/32			Frequency band: 814 									False			89236


			A.16/1			Chip rate 3,84 Mcps						False			False			29771


			A.16/1a			Chip rate 1,28 Mcps						False			False			29772


			A.16/1b			Chip rate 7,68 Mcps						False			False			33111


			A.16/2			Frequency band a: 1 900-1 920 MHz ; 2010 - 2025 MHz			pc_UTRA_Band_TDD_A			False			False			29773


			A.16/3			Frequency band b: 1850 - 1910 MHz ; 1930 - 1990 MHz			pc_UTRA_Band_TDD_B			False			False			29774


			A.16/4			Frequency band c: 1910 - 1930 MHz			pc_UTRA_Band_TDD_C			False			False			29775


			A.16/5			Frequency band d: 2570 - 2620 MHz			pc_UTRA_Band_TDD_D			False			False			29776


			A.16/6			Frequency band e: 2300			pc_UTRA_Band_TDD_E			False			False			29777


			A.16/7			Frequency band f: 1880 - 1920 MHz			pc_UTRA_Band_TDD_F			False			False			29778


			A.16/8			Carrier raster: 200 kHz						False			False			29779


			A.16/9			UE Power Class 2 (+24 dBm)						False			False			29780


			A.16/10			UE Power Class 3 (+21 dBm)						False			False			29781


			A.16/11			Output RF spectrum emissions						False			False			29782


			A.16/12			Multiple TDD bands simultaneously						False			False			50061


			A.18a/1			Support of turbo decoding						True			False			29783


			A.18a/2			Support of turbo encoding						True			False			29784


			A.18a/3			Support for SF 512 (downlink)						False			False			29785


			A.18a/4			Support of PDSCH						False			False			29786


			A.18a/5			Simultaneous reception of SCCPCH and DPCH						False			False			29787


			A.18a/6			Simultaneous reception of SCCPCH, DPCH and PDSCH			pc_SimultaneousSCCPCH_DPCH_DPDCH_Reception
			False			False			29788


			A.18a/7			Support of PCPCH			pc_SupportOfPCPCH

NOT  A.7/7 OR ( A.0/1=Rel_99 OR A.0/1=Rel_4 ) 			False			False			29789


			A.18a/8			Need of inter-frequency uplink compressed mode						True			False			29790


			A.18a/8a			Need of interRAT uplink compressed mode						True			False			29791


			A.18a/9			Need of inter-frequency downlink compressed mode						True			False			29792


			A.18a/9a			Need of interRAT downlink compressed mode						True			False			29793


			A.18a/10			Void						False			False			29794


			A.18a/11			Void						False			False			29795


			A.18a/12			Support of UE based Network Assisted GPS L1 C/A						False			False			29796


			A.18a/13			Support of UE assisted Network Assisted GPS L1 C/A						False			False			29797


			A.18a/14			Support of HS-PDSCH			pc_HSDPA			True			False			29798


			A.18a/15			Simultaneous reception of SCCPCH, DPCH and HSDSCH			pc_SimultaneousSCCPCH_DPCH_HSDSCH_Reception			True			False			29799


			A.18a/16			Support of dedicated pilots for channel estimation of HSDSCH			pc_SupportOfDedicatedPilotsForChannelEstimationOfHSDSCH			False			False			29800


			A.18a/17			Capability with simultaneous HS-DSCH configuration			pc_CapabilityWithSimultaneousHS_DSCHConfig			True			False			29801


			A.18a/18			Support of E-DPDCH			pc_HSUPA			True			False			29802


			A.18a/19			Support of MBMS p-t-m reception in CELL_DCH state			pc_PTM_in_CELL_DCH			False			False			39653


			A.18a/20			Support of MBMS MCCH reception in CELL_DCH state			pc_MCCH_in_CELL_DCH			False			False			39654


			A.18a/21			Support of MBMS service change for a ptp RB			pc_MBMS_ServiceChangePTP_RB			False			False			39655


			A.18a/22			Full support of F-DPCH			pc_full_FDPCH			True			False			41959


			A.18a/23			Support of simultaneous HS-PDSCH and MBMS services			pc_SimultaneousHSDPA_MBMS			False			False			41954


			A.18a/24			Support of MAC-ehs			pc_MAC_ehs			True			False			41950


			A.18a/25			Support of DPCCH Discontinuous Transmission			pc_UL_DTX			True			False			41951


			A.18a/26			Support of HS-DSCH Discontinuous Reception			pc_DL_DRX			True			False			41952


			A.18a/27			Support of HS-SCCHless HS-DSCH			pc_HS_SCCH_less			False			False			41953


			A.18a/28			Support of 16QAM in Uplink			pc_UL_16QAM			False			False			45066


			A.18a/29			Support of HS-PDSCH in CELL_FACH			pc_HS_FACH			False			False			45065


			A.18a/30			Support for CS Voice over HSPA						False			False			45067


			A.18a/31			Support enhanced F-DPCH			pc_EnhancedF_DPCH			True			False			46258


			A.18a/32			Support of HS-PDSCH in CELL_PCH and URA_PCH			pc_HS_PCH			False			False			46259


			A.18a/33			Support for MAC-i/is						False			False			46271


			A.18a/34			Support of common E-DCH						False			False			48555


			A.18a/35			Support UEA2/UIA2 fully IOT tested						True			False			48560


			A.18a/36			Support of HS-DSCH DRX operation			pc_HS_FACH_DRX			False			False			50062


			A.18a/37			Support of Target Cell Pre-Configuration			pc_TargetCell_PreConf_HSDSCH			False			False			50063


			A.18a/38			Support of Slot Format #4			pc_SlotFormat4			False			False			53466


			A.18a/39			Support MIMO			pc_MIMO			False			False			53467


			A.18a/40			Support of multi cell			pc_DualCell			False			False			53468


			A.18a/41			Support 64QAM and MIMO			pc_64QAM_MIMO			False			False			53469


			A.18a/42			Support dual band DC-HSDPA configuration I and V			pc_DB_DC_HSDPA_Band1_5			False			False			53470


			A.18a/43			Support dual band DC-HSDPA configuration I and VIII			pc_DB_DC_HSDPA_Band1_8			False			False			53471


			A.18a/44			Support dual band DC-HSDPA configuration II and IV			pc_DB_DC_HSDPA_Band2_4			False			False			53472


			A.18a/45			Support of Dual cell MIMO 			pc_DualCellMIMO						False			60363


			A.18a/46			Support of dual band operation 			pc_DB_DC_HSDPA						False			60411


			A.18a/47			Support of More Than Two Cells			pc_MultiCell						False			77998


			A.18a/48			Support of Three cell MIMO			pc_ThreeCellMIMO						False			77999


			A.18a/49			Support of Four cell MIMO			pc_FourCellMIMO						False			78000


			A.18a/50			Support of Three cell			pc_ThreeCell						False			78001


			A.18a/51			Support of Four cell			pc_FourCell						False			78002


			A.18a/52			SBCC(3)									False			89237


			A.18a/53			DBCC(1,2)									False			89238


			A.18a/54			DBCC (2,1)									False			89239


			A.18a/55			DBCC(3,1)									False			89240


			A.18a/56			DBCC(1,3)									False			89241


			A.18a/57			DBCC(2,2)									False			89242


			A.18a.0/I			Supported Carrier Combination (s)									False			89243


			A.18a.0a/II-IV			Supported Carrier Combination (s)									False			89245


			A.18a.0a/I-V			Supported Carrier Combination (s)									False			89246


			A.18a.0a/I-VIII			Supported Carrier Combination (s)									False			89244


			A.18a.1/1 			Category 1			pc_HSDSCH_UE_Category			False			False			46234


			A.18a.1/2			Category 2			pc_HSDSCH_UE_Category			False			False			29804


			A.18a.1/3			Category 3						False			False			29805


			A.18a.1/4			Category 4						False			False			29806


			A.18a.1/5			Category 5						False			False			29807


			A.18a.1/6			Category 6						False			False			29808


			A.18a.1/7			Category 7						False			False			29809


			A.18a.1/8			Category 8						True			False			29810


			A.18a.1/9			Category 9						False			False			29811


			A.18a.1/10			Category 10						False			False			29812


			A.18a.1/11			Category 11						False			False			29813


			A.18a.1/12			Category 12						False			False			29814


			A.18a.1.a/17			Category 17			pc_HSDSCH_UE_Category_Extension						False			60409


			A.18a.1a/1			Category 1						False			False			29803


			A.18a.1a/2			Category 2 						False			False			46235


			A.18a.1a/3			Category 3						False			False			46236


			A.18a.1a/4			Category 4						False			False			46237


			A.18a.1a/5			Category 5 						False			False			46238


			A.18a.1a/6			Category 6						False			False			46239


			A.18a.1a/7			Category 7						False			False			46240


			A.18a.1a/8			Category 8						True			False			46241


			A.18a.1a/9			Category 9						False			False			46242


			A.18a.1a/10			Category 10						False			False			46243


			A.18a.1a/11			Category 11						False			False			46244


			A.18a.1a/12			Category 12						False			False			46245


			A.18a.1a/13			Category 13						False			False			46246


			A.18a.1a/14			Category 14						False			False			46247


			A.18a.1a/15 obsoleto			Category 15			pc_HSDSCH_UE_Category_Extension						False			60407


			A.18a.1a/15			Category 15						False			False			46248


			A.18a.1a/16 obsoleto			Category 16			pc_HSDSCH_UE_Category_Extension						False			60408


			A.18a.1a/16			Category 16						False			False			46252


			A.18a.1a/17			Category 17						False			False			46250


			A.18a.1a/18 obsoleto			Category 18			pc_HSDSCH_UE_Category_Extension						False			60410


			A.18a.1a/18			Category 18						False			False			46251


			A.18a.1a/19			Category 19						False			False			48547


			A.18a.1a/20			Category 20						False			False			48548


			A.18a.1b/21			Category 21						False			False			48556


			A.18a.1b/22			Category 22						False			False			48557


			A.18a.1b/23			Category 23						False			False			48558


			A.18a.1b/24			Category 24						False			False			48559


			A.18a.1c/25			Category 25			pc_HSDSCH_UE_Category_Extension3			False			False			55338


			A.18a.1c/26			Category 26			pc_HSDSCH_UE_Category_Extension3			False			False			55339


			A.18a.1c/27			Category 27			pc_HSDSCH_UE_Category_Extension3			False			False			55340


			A.18a.1c/28			Category 28			pc_HSDSCH_UE_Category_Extension3			False			False			55341


			A.18a.1d/29			Category 29			pc_HSDSCH_UE_Category_Extension4						False			78003


			A.18a.1d/30			Category 30			pc_HSDSCH_UE_Category_Extension4						False			78004


			A.18a.1d/31			Category 31			pc_HSDSCH_UE_Category_Extension5						False			78005


			A.18a.1d/32			Category 32			pc_HSDSCH_UE_Category_Extension5						False			78006


			A.18a.2/1			Category 1						False			False			29815


			A.18a.2/2			Category 2						False			False			29816


			A.18a.2/3			Category 3						False			False			29817


			A.18a.2/4			Category 4						False			False			29818


			A.18a.2/5			Category 5			pc_EDCH_UE_Category			False			False			29819


			A.18a.2/6			Category 6			pc_EDCH_UE_Category			True			False			29820


			A.18a.2/7			Category 7									False			45068


			A.18a.2a/1			Category 7						False			False			48554


			A.18a.2b/1			Category 8			pc_EDCH_UE_Category_ Extension2						False			61192


			A.18a.2b/2			Category 9			pc_EDCH_UE_Category_ Extension2						False			61193


			A.18b/1			Support of turbo decoding						False			False			29821


			A.18b/2			Support of turbo encoding						False			False			29822


			A.18b/3			Max.number of physical channels and TS per frame						False			False			29823


			A.18b/4			Max.number of downlink physical channels per subframe						False			False			29824


			A.18b/4a			Max. number of downlink TS per subframe						False			False			29825


			A.18b/4b			Max. number of uplink TS per subframe						False			False			29826


			A.18b/5			Minimum downlink SF						False			False			29827


			A.18b/5a			Minimum uplink SF						False			False			29828


			A.18b/6			Support of PDSCH (Downlink)						False			False			29829


			A.18b/7			Max.number of received physical channels per TS						False			False			29830


			A.18b/7a			Max.number of transmitted physical channels per TS						False			False			29831


			A.18b/8			Support of 8PSK demodulation						False			False			29832


			A.18b/8a			Support of 8PSK modulation						False			False			29833


			A.18b/9			Support of PUSCH						False			False			29834


			A.18b/10			Support of HS-PDSCH						False			False			29835


			A.18b/11			Support of MBMS p-t-m reception in CELL_DCH state						False			False			41960


			A.18b/12			Support of MBMS MCCH reception in CELL_DCH state						False			False			41961


			A.18b/13			Support of MBMS service change for a ptp RB						False			False			41962


			A.18b/14			Support of E-PUCH						False			False			46255


			A.18b/15			Support of TDD transmit and receive functions						False			False			46256


			A.18b/16			Support of TDD MBSFN receive only function						False			False			46257


			A.18b/17			Support of 16QAM in Uplink						False			False			46263


			A.18b/18			Support of 3.84 Mcps TDD IMB receiver function						False			False			48562


			A.18b/19			Support for MAC-ehs			pc_Mac_ehs			False			False			50064


			A.18b/20			Support for MAC-i/is			pc_Mac_iis			False			False			50065


			A.18b/21			Support of SPS operation			pc_ SupportOf SPS
Applicable for 1.28 Mcps only			False			False			50066


			A.18b/22			Support of control channel DRX operation			pc_ SupportOf ControlChannelDRX
Applicable for 1.28 Mcps only			False			False			50067


			A.18b/23			Support of HS-PDSCH in CELL_FACH			pc_HS_FACH			False			False			50068


			A.18b/24			Support of common E-DCH			pc_HS_RACH_EDCH			False			False			50069


			A.18b/25			Support of enhanced TS0			pc_ SupportOf EnhancedTS0						False			61189


			A.18b/26			Support of multiple frequency operation									False			84218


			A.18b.1/1			Category 1			pc_HSDSCH_UE_Category_Extension			False			False			29836


			A.18b.1/2			Category 2						False			False			29837


			A.18b.1/3			Category 3						False			False			29838


			A.18b.1/4			Category 4						False			False			29839


			A.18b.1/5			Category 5						False			False			29840


			A.18b.1/6			Category 6						False			False			29841


			A.18b.1/7			Category 7						False			False			29842


			A.18b.1/8			Category 8						False			False			29843


			A.18b.1/9			Category 9						False			False			29844


			A.18b.1/10			Category 10						False			False			29845


			A.18b.1/11			Category 11						False			False			29846


			A.18b.1/12			Category 12						False			False			29847


			A.18b.1/13			Category 13						False			False			29848


			A.18b.1/14			Category 14						False			False			29849


			A.18b.1/15			Category 15						False			False			29850


			A.18b.1/16 obsoleto			Category 16									False			46249


			A.18b.1a/1			Category 16			pc_HSDSCH_UE_Category_Extension			False			False			50070


			A.18b.1a/2			Category 17			pc_HSDSCH_UE_Category_Extension			False			False			50071


			A.18b.1a/3			Category 18			pc_HSDSCH_UE_Category_Extension			False			False			50072


			A.18b.1a/4			Category 19			pc_HSDSCH_UE_Category_Extension			False			False			50073


			A.18b.1a/5			Category 20			pc_HSDSCH_UE_Category_Extension			False			False			50074


			A.18b.1a/6			Category 21			pc_HSDSCH_UE_Category_Extension			False			False			50075


			A.18b.1a/7			Category 22			pc_HSDSCH_UE_Category_Extension			False			False			50076


			A.18b.1a/8			Category 23			pc_HSDSCH_UE_Category_Extension			False			False			50077


			A.18b.1a/9			Category 24			pc_HSDSCH_UE_Category_Extension			False			False			50078


			A.18b.1a/10			Category 25			pc_HSDSCH_UE_Category_Extension			False			False			50079


			A.18b.1a/11			Category 26			pc_HSDSCH_UE_Category_Extension			False			False			50080


			A.18b.1a/12			Category 27			pc_HSDSCH_UE_Category_Extension			False			False			50081


			A.18b.1a/13			Category 28			pc_HSDSCH_UE_Category_Extension			False			False			50082


			A.18b.1a/14			Category 29			pc_HSDSCH_UE_Category_Extension			False			False			50083


			A.18b.1a/15			Category 30			pc_HSDSCH_UE_Category_Extension			False			False			50084


			A.18b.2/1 			Category 1						False			False			46264


			A.18b.2/2			Category 2 						False			False			46265


			A.18b.2/3			Category 3						False			False			46266


			A.18b.2/4			Category 4						False			False			46267


			A.18b.2/5			Category 5 						False			False			46268


			A.18b.2/6			Category 6						False			False			46269


			A.18b.2a/1			Category 7			pc_EDCH_UE_Category_ Extension			False			False			50090


			A.18c/1			Stand-alone UL:1.7 DL:1.7 kbps SRBs for DCCH						False			False			29851


			A.18c/2			Stand-alone UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29852


			A.18c/3			Stand-alone UL:13.6 DL:13.6 kbps SRBs for DCCH						True			False			29853


			A.18c/4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29854


			A.18c/4a			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29855


			A.18c/4b			Conversational / speech / UL:(12.2 7.4 5.9 4.75) DL:(12.2 7.4 5.9 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + DL:0.15 kbps SRB#5 for DCCH						True			False			29856


			A.18c/5			Conversational / speech / UL:10.2 DL:10.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29857


			A.18c/5a			Conversational / speech / UL:(10.2, 6.7, 5.9, 4.75) DL:(10.2, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29858


			A.18c/6			Conversational / speech / UL:7.95 DL:7.95 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29859


			A.18c/7			Conversational / speech / UL:7.4 DL:7.4 kbps / CS RAB+ UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29860


			A.18c/7a			Conversational / speech / UL:(7.4, 6.7, 5.9, 4.75) DL:(7.4, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29861


			A.18c/8			Conversational / speech / UL:6.7 DL:6.7 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29862


			A.18c/9			Conversational / speech / UL:5.9 DL:5.9 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29863


			A.18c/10			Conversational / speech / UL:5.15 DL:5.15 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29864


			A.18c/11			Conversational / speech / UL:4.75 DL:4.75 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29865


			A.18c/12			Conversational / unknown / UL:28.8 DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29866


			A.18c/13.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						True			False			29867


			A.18c/13.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI						True			False			29868


			A.18c/14.1			Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						True			False			29869


			A.18c/14.2			Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI						True			False			29870


			A.18c/15			Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29871


			A.18c/16			Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29872


			A.18c/17			Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29873


			A.18c/18			Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29874


			A.18c/19			Streaming / unknown / UL:64 DL:0 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29875


			A.18c/20			Void						False			False			29876


			A.18c/21			Void						False			False			29877


			A.18c/22			Void						False			False			29878


			A.18c/23.1			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 10 ms TTI)						True			False			29879


			A.18c/23.2			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)						True			False			29880


			A.18c/23.3			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)						True			False			29881


			A.18c/23.4			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)						True			False			29882


			A.18c/23a.1			Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC)						True			False			29883


			A.18c/23a.2			Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC)						True			False			29884


			A.18c/23b			Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29885


			A.18c/23c			Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29886


			A.18c/23d			Interactive or background / UL:32 DL:32 kbps / PS RAB (20 ms TTI) + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29887


			A.18c/24.1			Interactive or background / UL:64 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / TC						True			False			29888


			A.18c/24.2			Interactive or background / UL:64 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / CC						True			False			29889


			A.18c/25.1			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (TC, 10 ms TTI)						True			False			29890


			A.18c/25.2			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)						True			False			29891


			A.18c/25.3			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)						True			False			29892


			A.18c/25.4			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)						True			False			29893


			A.18c/26			Interactive or background / UL:64 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29894


			A.18c/27			Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29895


			A.18c/28			Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29896


			A.18c/29			Interactive or background / UL:64 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH						True			False			29897


			A.18c/30			Interactive or background / UL:144 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH						True			False			29898


			A.18c/31.1			Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /10 ms TTI						True			False			29899


			A.18c/31.2			Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /20 ms TTI						True			False			29900


			A.18c/32.1			Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 10 ms TTI						True			False			29901


			A.18c/32.2			Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI						False			False			29902


			A.18c/33.1			Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI						True			False			29903


			A.18c/33.2			Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						False			False			29904


			A.18c/34.1			Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI						True			False			29905


			A.18c/34.2			Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						False			False			29906


			A.18c/35.1			Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI						False			False			29907


			A.18c/35.2			Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						False			False			29908


			A.18c/36.1			Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI						False			False			29909


			A.18c/36.2			Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						False			False			29910


			A.18c/37.1			Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI						False			False			29911


			A.18c/37.2			Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						False			False			29912


			A.18c/38.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI						True			False			29913


			A.18c/38.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 10 ms TTI						True			False			29914


			A.18c/38.3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI						True			False			29915


			A.18c/38.4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI						True			False			29916


			A.18c/38a			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29917


			A.18c/38b			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29918


			A.18c/38c			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29919


			A.18c/38d			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DC						True			False			30082


			A.18c/38e			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29920


			A.18c/38f			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29921


			A.18c/38g			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29922


			A.18c/38h			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29923


			A.18c/38i			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29924


			A.18c/38j			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29925


			A.18c/39.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (TC, 10 ms TTI)						True			False			29926


			A.18c/39.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)						True			False			29927


			A.18c/39.3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)						True			False			29928


			A.18c/39.4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)						True			False			29929


			A.18c/40			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH						True			False			29930


			A.18c/41			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29931


			A.18c/42.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI						True			False			29932


			A.18c/42.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						True			False			29933


			A.18c/43.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI						True			False			29934


			A.18c/43.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						False			False			29935


			A.18c/44.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI						False			False			29936


			A.18c/44.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						False			False			29937


			A.18c/45			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:57.6 DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29938


			A.18c/46			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29939


			A.18c/47			Void						False			False			29940


			A.18c/48			Void						False			False			29941


			A.18c/49.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown  / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						True			False			29942


			A.18c/49.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown  / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI						False			False			29943


			A.18c/50.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI						False			False			29944


			A.18c/50.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI						False			False			29945


			A.18c/51.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB  / 20 ms TTI  + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29946


			A.18c/51.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29947


			A.18c/51a			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29948


			A.18c/51b			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:16 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29949


			A.18c/52.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI  + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29950


			A.18c/52.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29951


			A.18c/53.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29952


			A.18c/53.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29953


			A.18c/54			Void						False			False			29954


			A.18c/55			Void						False			False			29955


			A.18c/56			Interactive or background / UL:8 DL:8 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29956


			A.18c/57			Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29957


			A.18c/58			Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29958


			A.18c/58a			Streaming / unknown / UL:16 DL:128 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.						True			False			29959


			A.18c/59			Void						False			False			29960


			A.18c/60			Void						False			False			29961


			A.18c/61			Void						False			False			29962


			A.18c/62			 Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + DL:0.15 kbps SRB#5 for DCCH						True			False			29963


			A.18c/63.1			Interactive or background / UL:64 DL:768 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH/ 10 ms TTI						False			False			29964


			A.18c/63.2			Interactive or background / UL:64 DL:768 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI						False			False			29965


			A.18d/1.1			Interactive or background / UL:64 DL:256 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH						False			False			29966


			A.18d/1.2			Interactive or background / UL:64 DL:256 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH						False			False			29967


			A.18d/2.1			Interactive or background / UL:64 DL:384 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH						False			False			29968


			A.18d/2.2			Interactive or background / UL:64 DL:384 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH						False			False			29969


			A.18d/3.1			Interactive or background / UL:64 DL:2048 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH						False			False			29970


			A.18d/3.2			Interactive or background / UL:64 DL:2048 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH						False			False			29971


			A.18d/4.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29972


			A.18d/4.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29973


			A.18d/5.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29974


			A.18d/5.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29975


			A.18d/6.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:2048 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29976


			A.18d/6.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:2048 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29977


			A.18e/1			Stand-alone signalling RB for PCCH						True			False			29978


			A.18e/2			Interactive/Background 32 kbps PS RAB + SRBs for CCCH + SRB for DCCH + SRB for BCCH						True			False			29979


			A.18e/3			Interactive/Background 32 kbps RAB + SRBs for PCCH +  SRB for CCCH + SRB for DCCH + SRB for BCCH						True			False			29980


			A.18e/4			RB for CTCH + SRB for CCCH +SRB for BCCH						True			False			29981


			A.18e/5			Interactive/Background 32 kbps PS RAB + Interactive/Background 32 kbps PS RAB + SRBs for CCCH + SRB for DCCH + SRB for BCCH						True			False			29982


			A.18e/6			64.8kbps RB for MTCH with 80 ms TTI						False			False			39645


			A.18e/7			129.6 kbps RB for MTCH with 80 ms TTI						False			False			39646


			A.18e/8			259.2 kbps RB for MTCH with 40 ms TTI						False			False			39647


			A.18f/1			Interactive/Background 32 kbps PS RAB + SRB for CCCH + SRB for DCCH						True			False			29983


			A.18f/2			Interactive/Background 32 kbps PS RAB + Interactive/Background 32 kbps PS RAB + SRB for CCCH + SRB for DCCH						True			False			29984


			A.18f/3			Interactive/Background / UL:32 DL: [max bit rate depending on UE category] with fixed RLC and MAC-ehs / PS RAB + SRBs for DCCH on RACH and SRB with fixed RLC and MAC-ehs on HS-DSCH / DL:QPSK						False			False			48546


			A.18f.1/1			Interactive or Background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29985


			A.18f.1/1a			Interactive or Background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH			pc_RAB_A_18f_1_1a			True			False			29986


			A.18f.1/2			Interactive or background / UL:384 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29987


			A.18f.1/3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29988


			A.18f.1/3a			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29989


			A.18f.1/4			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						False			False			29990


			A.18f.1/4a			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			29991


			A.18f.1/5			Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRB						True			False			30083


			A.18f.1/5a			Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs 						True			False			30084


			A.18f.1/6			Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.						True			False			30085


			A.18f.1/7			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL						True			False			30086


			A.18f.1/8			Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + Interactive or Background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB+ UL:3.4 DL:3.4 kbps SRBs for DC						True			False			30087


			A.18f.1/9			Streaming MBMS PTP / unknown / UL:16 DL: [max bit rate depending on UE category] kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH			SCR to be done manually.
pc_RAB_A_18f_1_9			False			False			41955


			A.18f.1/10			Streaming MBMS PTP / unknown / UL:16 DL: [max bit rate depending on UE category] kbps / PS RAB  + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB   + Interactive			SCR to be done manually.
pc_RAB_A_18f_1_10			False			False			41956


			A.18f.2/1			Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:16 DL:64 kbps / PS RAB + UL:13.6 DL:13.6 kbps SRBs for DCCH						True			False			29992


			A.18f.3/1			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: 3.4 DL:3.4 kbps SRBs for DCCH on DCH						True			False			29993


			A.18f.3/2			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL:[max bit rate depending on UE category and TTI] D						True			False			30088


			A.18f.3/3			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: [max bit rate depending on UE category and TTI] 						True			False			30089


			A.18f.3/4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS 						True			False			30090


			A.18f.3/5			Streaming or interactive or background / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or interactive or background / UL: [ma						True			False			30091


			A.18f.3/6			Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi						True			False			30092


			A.18f.3/7			Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi						True			False			30093


			A.18f.3/8			Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate dependi						True			False			30094


			A.18f.3/9			Conversational / speech / UL:(12.2, 7.95, 5.9, 4.75) kbps DL: (12.2, 7.95, 5.9, 4.75) kbps / CS RAB on E-DCH and HS-DSCH + UL: [max bit rate depending on UE category and TTI] DL: [max bit rate dependi						False			False			46260


			A.18f.3/10			Conversational / speech / UL:(12.65, 8.85, 6.6) kbps DL: (12.65, 8.85, 6.6) kbps / CS RAB on E-DCH and HS-DSCH + UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE c						False			False			46261


			A.18j/1			Interactive or Background / UL:8 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84286


			A.18j/2			Interactive or Background / UL:32 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84288


			A.18j/3			Interactive or Background / UL:32 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84290


			A.18j/4			Interactive or Background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84292


			A.18j/5			Interactive or Background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84293


			A.18j/6			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84294


			A.18j/7			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84295


			A.18j/8			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84296


			A.18j/9			Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4									False			84297


			A.18j/10			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:384 DL:[max bit									False			84298


			A.18j/11			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:64 DL: [max bit rate d									False			84299


			A.18j/12			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE ca									False			84300


			A.18j/13			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL:16 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE ca									False			84301


			A.18k/1			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: 3.4 DL:3.4 kbps SRBs for DCCH on DCH			HS-PDSCH
E-PUCH
(pc_RAB_A_18k_1)
			False			False			50835


			A.18k/2			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL:[max bit rate depending on UE category and TTI] D			HS-PDSCH
E-PUCH
(pc_RAB_A_18k_2)
			False			False			50836


			A.18k/3			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: [max bit rate depending on UE category and TTI] 									False			84303


			A.18k/4			Conversational / speech /			pc_RAB_A_18k_4						False			60406


			A.18k/20			Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi									False			84304


			A.19a/1			Support of RFC 2507						True			False			29994


			A.19a/2			Support of Lossless SRNS relocation						False			False			29995


			A.19a/3			More than one PDCP entity						True			False			29996


			A.19a/4			Support of UM RB and AM RB						True			False			29997


			A.19a/5			Support of RFC 3095						False			False			29998


			A.19a/6			Maximum header compression context space						True			False			29999


			A.19a/7			Support for RFC 3095 context relocation						False			False			30000


			A.19b/1			Support of BMC						True			False			30001


			A.19b/2			Support of BMC Scheduling						True			False			30002


			A.19b/3			Support of ANSI-41 CB data						False			False			30003


			A.19c/1			Total RLC AM and MAC-hs buffer size						True			False			30004


			A.19c/2			Total RLC AM, MAC-hs and MAC-ehs buffer size			pc_TotalRLC_AM_BufferSize_r9_ext			True			False			78007


			A.20/1			At least one CS bearer service						True			False			30005


			A.20/2			At least one supplementary service						True			False			30006


			A.20/3			Inter-system measurement for GSM						True			False			30007


			A.20/4			At least one MO circuit switched basic service						True			False			30008


			A.20/5			At least one MT circuit switched basic service						True			False			30009


			A.20/6			Immediate connect supported for all circuit switched basic services.						False			False			30010


			A.20/7			Activation of one or more PDP contexts simultaneously			pc_ActivateSimultaneousPDP			True			False			30011


			A.20/8			Sending of correct acknowledgement of memory full condition						True			False			30012


			A.20/9			Status report capability						True			False			30013


			A.20/10			Void						False			False			30014


			A.20/11			Storing of received Class 1 short messages						True			False			30015


			A.20/12			Storing of received Class 2 short messages in the SIM						True			False			30016


			A.20/13			Replacing of short messages						True			False			30017


			A.20/14			Reply procedures						True			False			30018


			A.20/15			Sending of concatenated multiple short messages on the same RR connection when there is no call in progress						True			False			30019


			A.20/16			Sending of concatenated multiple short messages on the same RR connection when there is a call in progress						False			False			30020


			A.20/17			Only circuit switched basic service supported by the mobile is emergency call						False			False			30021


			A.20/18			Multi-code transmission						True			False			30022


			A.20/19			Poll_PU based polling mode of AM RLC						True			False			30023


			A.20/20			Timer based polling mode of AM RLC						True			False			30024


			A.20/21			Discard mode of AM RLC						True			False			30025


			A.20/22			At least one MO circuit switched basic service						True			False			30026


			A.20/23			At least one MO circuit switched basic service for which immediate connect is not used						True			False			30027


			A.20/24			Network initiated MO call (CCBS)						False			False			30028


			A.20/25			DTMF protocol control procedure						True			False			30029


			A.20/26			Secondary PDP context activation procedure						True			False			30030


			A.20/26a			Secondary PDP context activation			pc_NwSecPDP_Support						False			60404


			A.20/27			Void						False			False			30031


			A.20/28			Void						False			False			30032


			A.20/29			Support Automatic calling repeat call attempt						False			False			30033


			A.20/30			Support auto-calling more B-party numbers than the number of B-party numbers that can be stored in the list of blacklisted numbers						False			False			30034


			A.20/31			 UE capable of displaying short messages in PS mode						True			False			30035


			A.20/32			Support of Follow On Proceed						True			False			30036


			A.20/33			Void						False			False			30037


			A.20/34			Support detach on USIM removal						True			False			30038


			A.20/35			Support switch on/off						True			False			30039


			A.20/36			Support USIM removal without power down						True			False			30040


			A.20/37			Void						False			False			30041


			A.20/38			Support of automatic PS attach procedure at switch on.						True			False			30042


			A.20/39			User requested combined PS and non-PS detached without powering off						True			False			30043


			A.20/40			User requested non-PS detached						True			False			30044


			A.20/41			Void						True			False			30045


			A.20/42			PS attach attempted automatically by outstanding request						True			False			30046


			A.20/43			Support for making an outgoing PS call by AT commands						True			False			30047


			A.20/44			Void						False			False			30048


			A.20/45			Controlled Early Classmark Sending" option  implementation						True			False			30049


			A.20/46			Void						False			False			30050


			A.20/47			Void									False			30051


			A.20/48			Algorithm A5/4 supported						False			False			30052


			A.20/49			Algorithm A5/5 supported						False			False			30053


			A.20/50			Algorithm A5/6 supported						False			False			30054


			A.20/51			Algorithm A5/7 supported						False			False			30055


			A.20/52			Void									False			30056


			A.20/53			Void									False			30057


			A.20/54			Void									False			30058


			A.20/55			Void									False			30059


			A.20/56			Void			pc_MS_ClsmkUCS2						False			30060


			A.20/57			Void						False			False			30061


			A.20/58			Void						False			False			30062


			A.20/59			Void						False			False			30063


			A.20/60			Void						False			False			30064


			A.20/61			Void						False			False			30065


			A.20/62			Access technology priority supported in HPLMNwACT field						True			False			30066


			A.20/63			User requested PS detach without powering off						True			False			30067


			A.20/64			Void									False			30068


			A.20/65			AT command +CHUP supported						True			False			30069


			A.20/66			UE which supports follow-on request procedure (PS)						True			False			30070


			A.20/67			UE which supports Inter-RAT network assisted cell change from UTRAN						True			False			30071


			A.20/68			RLP supported						True			False			30072


			A.20/69			void						False			False			30073


			A.20/70			Void									False			30074


			A.20/71			Void									False			30075


			A.20/72			Support of DSAC			pc_DSAC_Rel			True			False			30076


			A.20/73			Void									False			30077


			A.20/74			Void									False			30078


			A.20/75			Automatic attach procedure when UE identity cannot be derived by the network						True			False			39652


			A.20/76			GMM Information Supported						True			False			41958


			A.20/77			Multiplexer protocol supported						True			False			46270


			A.20/78			Support of Automatic MBMS Service Reception						False			False			46272


			A.20/79			Support of mobility between 3GPP WLAN Interworking and 3GPP Systems			pc_IWLAN_Mob			False			False			50839


			A.20/80			Support for being configured to discover the Home Agent address via DNS			pc_HAAddress_via_DNS			False			False			50840


			A.20/81			Support of CS call establishment			pc_CS_CallEst			True			False			50841


			A.20/82			Support for being configured to discover the Home Agent address through PCO context activation			pc_HAAddress_via_PCO			False			False			50843


			A.20/83			Void			pc_HAAddress_via_PDG						False			50844


			A.20/84			Support of duplicate detection for ETWS in RRC									False			73640


			A.20/85			Support of logged measurements in Idle mode and PCH States									False			84302


			A.20/86			Support of HS-PDSCH and autonomous receiving of MIB Value Tag before or parallel to receiving SIB INFORMATION CHANGE INDICATION in SIB 5 or SIB 5bis in CELL_FACH state.									False			104089


			A.21/1			Require DL
  compressed mode in order to perform measurements on UTRA FDD						True			False			53413


			A.21/2			Require UL
  compressed mode in order to perform measurements on UTRA FDD						True			False			53414


			A.21/3			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 1						False			False			53415


			A.21/4			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 1						False			False			53416


			A.21/5			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 2						True			False			53417


			A.21/6			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 2						True			False			53418


			A.21/7			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 3						False			False			53419


			A.21/8			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 3						False			False			53420


			A.21/9			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 4						False			False			53421


			A.21/10			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 4						False			False			53422


			A.21/11			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 5						True			False			53423


			A.21/12			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 5						True			False			53424


			A.21/13			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 6						True			False			53425


			A.21/14			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 6						True			False			53426


			A.21/15			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 7						False			False			53427


			A.21/16			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 7						False			False			53428


			A.21/17			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 8						False			False			53429


			A.21/18			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 8						False			False			53430


			A.21/19			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 9						False			False			53431


			A.21/20			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 9						False			False			53432


			A.21/21			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 10						False			False			53433


			A.21/22			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 10						False			False			53434


			A.21/23			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 11						False			False			53435


			A.21/24			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 11						False			False			53436


			A.21/25			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 12						False			False			53437


			A.21/26			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 12						False			False			53438


			A.21/27			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 13						False			False			53439


			A.21/28			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 13						False			False			53440


			A.21/29			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 14						False			False			53441


			A.21/30			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 14						False			False			53442


			A.21/31			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 19						True			False			53443


			A.21/32			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 19						True			False			53444


			A.21/33			Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 21						False			False			53445


			A.21/34			Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 21						False			False			53446


			A.21/35			Require DL  compressed mode in order to perform measurements on multi-carrier			pc_DL_CompressedModeRequiredForMultiCarrier_Meas			False			False			53447


			A.21/36			Require UL compressed mode in order to perform measurements on multi-carrier			pc_UL_CompressedModeRequiredForMultiCarrier_Meas			False			False			53448


			A.21/37			Support for  System Information Block type 11bis			pc_SupportSIB11bis			True			False			53449


			A.21/38			Capable of  benefitting from battery consumption optimisation			pc_DeviceType			False			False			53450


			A.21/39			Support for
  E-DPCCH Power Boosting						True			False			53451


			A.21/40			Support for Two  DRX schemes in URA_PCH and CELL_PCH			pc_TwoDRX_InPCH_States			False			False			53452


			A.21/41			Support for
  E-DPDCH power interpolation formula						True			False			53453


			A.21/42			Support of TX  Diversity on DL Control Channels by MIMO Capable UE when MIMO operation is  active						False			False			53454


			A.21/43			Support for Two
  logical channel Configuration						False			False			53455


			A.21/44			Require DL  compressed mode in order to perform measurements on adjacent carriers			pc_DL_CompressedModeRequiredForAdjacentCarriers			False			False			53456


			A.21/45			Support UTRA  CELL_PCH/URA_PCH to EUTRA RRC_IDLE cell reselection			pc_PCH_StatesToEUTRA_IdleReselection			False			False			53457


			A.21/46			Support for  absolute priority based cell re-selection in UTRAN			pc_AbsolutePriorityReselection			False			False			53458


			A.21/47			Support for  cell-specific Tx diversity configuration for dual-cell operation						False			False			53459


			A.21/48			Void						False			False			53460


			A.21/49			Void						False			False			53461


			A.21/50			Void						False			False			53462


			A.21/51			Support of
  intra-frequency proximity indication						False			False			53463


			A.21/52			Support for
  lossless DL RLC PDU size change						True			False			53464


			A.22/1			Support E-UTRA  measurements and reporting in connected mode			pc_EUTRAN_MeasurementInConnected			False			False			53473


			A.22/2			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 1						False			False			53474


			A.22/3			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 2						False			False			53475


			A.22/4			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 3						False			False			53476


			A.22/5			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 4						False			False			53477


			A.22/6			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 5						False			False			53478


			A.22/7			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 6						False			False			53479


			A.22/8			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 7						False			False			53480


			A.22/9			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 8						False			False			53481


			A.22/10			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 9						False			False			53482


			A.22/11			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 10						False			False			53483


			A.22/12			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 11						False			False			53484


			A.22/13			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 12						False			False			53485


			A.22/14			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 13						False			False			53486


			A.22/15			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 14						False			False			53487


			A.22/16			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 17						False			False			53488


			A.22/17			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 18						False			False			53489


			A.22/18			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 19						False			False			53490


			A.22/19			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 20						False			False			53491


			A.22/20			Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 21						False			False			53492


			A.22/21			Support of E-UTRA
  proximity indication						False			False			53493


			A.22/22			Support of E-UTRA
  SI acquisition for HO						False			False			53494


			A.23/1			Require DL  compressed mode in order to perform measurements on GSM 900P			pc_DL_CompressedModeRequiredForGSM_900P			False			False			53496


			A.23/2			Require UL  compressed mode in order to perform measurements on GSM 900P			pc_UL_CompressedModeRequiredForGSM_900P			False			False			53497


			A.23/3			Require DL
  compressed mode in order to perform measurements on GSM 900E						False			False			53498


			A.23/4			Require UL
  compressed mode in order to perform measurements on GSM 900E						False			False			53499


			A.23/5			Require DL  compressed mode in order to perform measurements on DCS 1800			pc_DL_CompressedModeRequiredForDCS_1800			False			False			53500


			A.23/6			Require UL  compressed mode in order to perform measurements on DCS 1800			pc_UL_CompressedModeRequiredForDCS_1800			False			False			53501


			A.23/7			Require DL  compressed mode in order to perform measurements on GSM 1900			pc_DL_CompressedModeRequiredForGSM_1900			True			False			53502


			A.23/8			Require UL  compressed mode in order to perform measurements on GSM 1900			pc_UL_CompressedModeRequiredForGSM_1900			True			False			53503


			A.23/9			Require DL
  compressed mode in order to perform measurements on GSM 450						False			False			53504


			A.23/10			Require UL
  compressed mode in order to perform measurements on GSM 450						False			False			53505


			A.23/11			Require DL
  compressed mode in order to perform measurements on GSM 480						False			False			53506


			A.23/12			Require UL
  compressed mode in order to perform measurements on GSM 480						False			False			53507


			A.23/13			Require DL
  compressed mode in order to perform measurements on GSM 850						True			False			53508


			A.23/14			Require UL
  compressed mode in order to perform measurements on GSM 850						True			False			53509


			A.24/1			Supports only
  half duplex operation for band 1						False			False			53511


			A.24/2			Supports only
  half duplex operation for band 2						False			False			53512


			A.24/3			Supports only
  half duplex operation for band 3						False			False			53513


			A.24/4			Supports only
  half duplex operation for band 4						False			False			53514


			A.24/5			Supports only
  half duplex operation for band 5						False			False			53515


			A.24/6			Supports only
  half duplex operation for band 6						False			False			53516


			A.24/7			Supports only
  half duplex operation for band 7						False			False			53517


			A.24/8			Supports only
  half duplex operation for band 8						False			False			53518


			A.24/9			Supports only
  half duplex operation for band 9						False			False			53519


			A.24/10			Supports only
  half duplex operation for band 10						False			False			53520


			A.24/11			Supports only
  half duplex operation for band 11						False			False			53521


			A.24/12			Supports only
  half duplex operation for band 12						False			False			53522


			A.24/13			Supports only
  half duplex operation for band 13						False			False			53523


			A.24/14			Supports only
  half duplex operation for band 14						False			False			53524


			A.24/15			Supports only
  half duplex operation for band 17						False			False			53525


			A.24/16			Supports only
  half duplex operation for band 18						False			False			53526


			A.24/17			Supports only
  half duplex operation for band 19						False			False			53527


			A.24/18			Supports only
  half duplex operation for band 20						False			False			53528


			A.24/19			Supports only
  half duplex operation for band 21						False			False			53529


			A.24/20			Supports ROHC
  profile 0x0001						False			False			53530


			A.24/21			Supports ROHC
  profile 0x0002						False			False			53531


			A.24/22			Supports ROHC
  profile 0x0003						False			False			53532


			A.24/23			Supports ROHC
  profile 0x0004						False			False			53533


			A.24/24			Supports ROHC
  profile 0x0006						False			False			53534


			A.24/25			Supports ROHC
  profile 0x0101						False			False			53535


			A.24/26			Supports ROHC
  profile 0x0102						False			False			53536


			A.24/27			Supports ROHC
  profile 0x0103						False			False			53537


			A.24/28			Supports ROHC
  profile 0x0104						False			False			53538


			A.24/29			Supports Specific
  Reference Signals						False			False			53539


			A.24/30			Supports Tx
  Antenna Selection						False			False			53540


			GA.2/41			Support of GPRS			TSPC_GPRS			True			False			50096








ETSI TS 102 230 PICS


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			A.0/1			ME Release						Rel_7			True			49314


			A.1/1			ID-1 UICC (credit card size)						False			False			48714


			A.1/2			Plug-in UICC						True			False			48715


			A.1/3			Class A (5 volts)			5 volts			False			False			48716


			A.1/4			Class B (3 volts)			3 volts			True			False			48717


			A.1/5			Class C (1.8 volts)			1.8 volts			True			False			48718


			A.1/6			Compliant to TS 121 111 [3]						True			False			48719


			A.1/7			Low impedance buffer						False			False			49313








OMA ETS SUPL V1.0 ICS


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			B.3.1/1			ics_NetworkInitiated			Any Network Initiated call flow supported			True			False			51484


			B.3.1/2			ics_SETInitiated			Any SET Initiated call flow supported			True			False			51485


			B.3.1/3			ics_SLP_SessionID _Ipv4			IPV4 in SLP session ID supported			True			False			51486


			B.3.1/4			ics_SLP_SessionID _Ipv6			IPV6 in SLP session ID supported			True			False			51487


			B.3.1/5			ics_SLP_SessionID _FQDN			FQDN in SLP session ID supported			True			False			51488


			B.3.1/6			ics_charEncoding_UCS2			UCS2 character encoding supported			True			False			51489


			B.3.1/7			ics_charEncoding_UTF8			UTF8 character encoding supported			True			False			51490


			B.3.1/8			ics_charEncoding_GSM			GSM character encoding supported			True			False			51491


			B.3.1/9			ics_AGPSSETassisted_SET_initiated			AGPS SET assisted in SET initiated call
flows supported			True			False			51492


			B.3.1/10			ics_AGPSSETassisted_Network_initiated			AGPS SET assisted in Network initiated call
flows supported			True			False			51493


			B.3.1/11			ics_AGPSSETbased_SET_initiated			AGPS SET based in SET initiated call flows
supported			True			False			51494


			B.3.1/12			ics_AGPSSETbased_Network_initiated			AGPS SET based in Network initiated call
flows supported			True			False			51495


			B.3.1/13			ics_autonomousGPS_SET_initiated			Autonomous GPS in SET initiated call flows
supported			True			False			51496


			B.3.1/14			ics_autonomousGPS_Network_initiated			Autonomous GPS in Network initiated call
flows supported			True			False			51497


			B.3.1/15			ics_aFLT			AFLT supported			False			False			51498


			B.3.1/16			ics_eCID_SET_initiated			ECID in SET initiated call flows supported			False			False			51499


			B.3.1/17			ics_eCID_Network_initiated			ECID in Network initiated call flows supported			False			False			51500


			B.3.1/18			ics_eOTD			EOTD supported			False			False			51501


			B.3.1/19			ics_oTDOA			OTDOA supported			False			False			51502


			B.3.1/20			ics_notification			Notification supported			True			False			51503


			B.3.1/21			ics_qoP_in_SUPL_INIT			QoP in SUPL INIT supported			True			False			51504


			B.3.1/22			ics_qoP_in_SUPL_START			QoP in SUPL START supported			True			False			51505


			B.3.1/23			ics_3GPP			SET supports 3GPP standards			True			False			51506


			B.3.1/24			ics_3GPP2			SET supports 3GPP2 standards			False			False			51507


			B.3.1/25			ics_PSK_TLS			PSK-TLS supported			False			False			51508


			B.3.1/26			ics_MT_SMS			MT SMS for delivery of SUPL INIT supported			True			False			51509


			B.3.1/27			ics_WapPush			WAP Push for delivery of SUPL INIT
supported			False			False			51510


			B.3.1/28			ics_HSLP_stored_in_SET			H-SLP address stored in the SET supported			True			False			51511


			B.3.1/29			ics_optional_cipher_suite			Optional cipher suite supported			False			False			51512


			B.3.1/30			ics_reception_velocity			Reception of Velocity supported			True			False			51513


			B.3.1/31			ics_altitude			Altitude (3D positioning) supported			True			False			51514








3GPP TS 31.121 PICS


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			A.0/0			FDD UE Release			Handset Release (R99, R4, R5, R6,R7,R8,R9)
PIC not included on TS 31.121 v.7.1.0, but this info is required for tests applicability			Rel_7			False			39658


			A.0/1			Handset is 2G			PIC not included on TS 31.121 v.7.1.0, but this info is required for SCR			True			False			39656


			A.0/2			Handset is 3G			PIC not included on TS 31.121 v.7.1.0, but this info is required for SCR			True			False			39657


			A.0/3			Support of Band FDD II						True			False			50085


			A.0/4			Support of Band FDD IV						True			False			50086


			A.0/5			 Support of Band FDD V 						True			False			50087


			A.0/6			GSM 850 Band						True			False			50088


			A.0/7			PCS 1900 Band						True			False			50089


			A.1/1			Support of CS						True			False			39659


			A.1/2			Support of a feature requiring PIN2 entry (such as e.g. AoC or FDN)						True			False			39660


			A.1/3			Support of UTRAN access						True			False			39661


			A.1/4			Support of GERAN access						True			False			39662


			A.1/5			Support of Fixed Dialling Numbers						True			False			39663


			A.1/6			Support of Advice of Charge Charging						False			False			39664


			A.1/7			Support of Higher priority PLMN selector with Access Technology service						True			False			39665


			A.1/8			Support of local phonebook						True			False			39666


			A.1/9			Support of global phonebook						True			False			39667


			A.1/10			Support of storing received Class 2 Short Messages in the USIM 						True			False			39669


			A.1/11			Support of MMS						False			False			39670


			A.1/12			Support of usage of MMS related data stored on the USIM			SCR left blank because it's to long for amsys.			False			False			39672


			A.1/13			Supported of unselected user MMS connectivity parameters						False			False			39681


			A.1/14			Support of MMS notification storage on the USIM						False			False			39682


			A.1/15			Support of ACL						False			False			39683


			A.1/16			Support of SDN						True			False			39684


			A.1/17			Support of numerical entry of PLMN codes in EF PLMNwACT 						False			False			39685


			A.1/18			Terminal does support speech call						True			False			45089


			A.1/19			Terminal support PIN MMI strings						False			False			48741


			A.1/20			Terminal does support eFDD						False			False			48742


			A.1/21			Terminal does support eTDD						False			False			48743


			A.1/22			Terminal does support CSG list handling (for E-UTRA)			pc_Allowed_CSG_list			False			False			48744


			A.1/23			Terminal supports SM-over-IP-receiver									False			57036


			A.1/24			Terminal supports reading SMS' stored in EF SMS on the USIM if USIM and ISIM are present 									False			57037


			A.1/25			Terminal supports reading SMS' stored in EF SMS on the ISIM if USIM and ISIM are present 									False			57038


			A.1/26			Terminal can store more than 1000 text messages									False			84002


			A.1/27			Support for multiple PDN connections									False			84003


			A.1/28			Terminal does support CSG (for UTRA)			pc_CSG						False			104548


			A.1/29			Support of manual CSG selection			pc_manual_CSG_selection						False			104549








3GPP TS 31.124 PICS


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			A.0/1			Release Version						Rel_7			False			39767


			A.0/2			The ME supports icon as defined in record 1 of EF(IMG)						True			False			40017


			A.0/3			The ME supports icon as defined in record 2 of EF(IMG)						True			False			40018


			A.0/4			Support of Band FDD IV									False			75224


			A.0/5			Support of Band FDD V									False			75225


			A.0/6			Support of Band FDD II									False			75226


			A.0/7			Support of band GSM850									False			75227


			A.0/8			Support of band GSM1900									False			75228


			A.1/1			Capability Configuration parameter						True			True			39697


			A.1/2			Sustained text						True			False			39698


			A.1/3			UCS2 coding
  scheme for Entry			&nbsp;			True			False			39699


			A.1/4			Extended Text  String						True			False			39700


			A.1/5			Help
  information			&nbsp;			False			False			39701


			A.1/6			Icons			&nbsp;			False			False			39702


			A.1/7			Class A: Dual
  Slot			&nbsp;			False			False			39703


			A.1/8			Detachable
  reader			&nbsp;			False			False			39704


			A.1/9			Class B: RUN AT			&nbsp;			True			False			39705


			A.1/10			Class C: LAUNCH
  BROWSER			&nbsp;			False			False			39706


			A.1/11			Class D: Soft
  keys			&nbsp;			False			False			39707


			A.1/12			Class E: B.I.P
  related to CSD			&nbsp;			False			False			39708


			A.1/13			Screen sizing
  parameters			&nbsp;			False			False			39709


			A.1/14			Screen Resizing			&nbsp;			False			False			39710


			A.1/15			UCS2 coding
  scheme for Display			&nbsp;			True			False			39711


			A.1/16			Mobile
  supporting GPRS			&nbsp;			False			False			39712


			A.1/17			Mobile
  supporting UDP			&nbsp;			False			False			39713


			A.1/18			Mobile
  supporting TCP			&nbsp;			False			False			39714


			A.1/19			Redial in Set
  Up Call			&nbsp;			False			False			39715


			A.1/20			Mobile decision
  to respond with &quot;No response from user&quot; in finite time			&nbsp;			True			False			39716


			A.1/21			Class E: B.I.P
  related to GPRS			&nbsp;			True			False			39717


			A.1/22			Mobile
  supporting Called Party Subaddress			&nbsp;			False			False			39718


			A.1/23			Immediate
  response			&nbsp;			True			False			39719


			A.1/24			Variable
  Timeout			&nbsp;			True			False			39720


			A.1/26			Class F: B.I.P
  related to local bearer			&nbsp;			False			False			39721


			A.1/27			BlueTooth
  Support			&nbsp;			False			False			39722


			A.1/28			IrDA Support			&nbsp;			False			False			39723


			A.1/29			RS232 Support			&nbsp;			False			False			39724


			A.1/30			USB Support			&nbsp;			False			False			39725


			A.1/31			WML Browser
  Support			&nbsp;			False			False			39726


			A.1/32			XHTML Browser
  Support			&nbsp;			False			False			39727


			A.1/33			HTML Browser
  Support			&nbsp;			False			False			39728


			A.1/34			CHTML Browser
  Support			&nbsp;			False			False			39729


			A.1/35			Class G:
  Battery Data			&nbsp;			False			False			39730


			A.1/36			Class H:
  Multimedia Call Support			&nbsp;			False			False			39731


			A.1/37			Class I: Frame
  support			&nbsp;			False			False			39732


			A.1/38			Class J:
  Multimedia Messaging Support			&nbsp;			False			False			39733


			A.1/39			ME requesting for user confirmation before sending
  the Envelope Call Control command			&nbsp;			False			False			39734


			A.1/40			ME requesting for user confirmation after sending the
  Envelope Call Control command			&nbsp;			False			False			39735


			A.1/41			UCS2 in Cyrillic			&nbsp;			True			False			39736


			A.1/42			UCS2 in Chinese			&nbsp;			True			False			39737


			A.1/43			UCS2 in
  Katakana			&nbsp;			True			False			39738


			A.1/44			Mobile supporting Barred Dialling Numbers			&nbsp;			True			False			39739


			A.1/45			Mobile
  supporting Fixed dialling numbers			&nbsp;			True			False			39740


			A.1/46			Mobile
  supporting &quot;+CIMI&quot; in combination with Run AT Command			&nbsp;			True			False			39741


			A.1/47			Mobile
  supporting &quot;+CGMI&quot; in combination with Run AT Command			&nbsp;			True			False			39742


			A.1/48			Mobile supporting Open Channel			&nbsp;			False			False			39743


			A.1/49			Preferred buffer size supported by the terminal for
  Open Channel command is greater than 0 byte and less than 65535 bytes			&nbsp;			False			False			39744


			A.1/50			Text attributes
  			&nbsp;			False			False			39745


			A.1/51			Text attributes
  			&nbsp;			False			False			39746


			A.1/52			Text attributes
  			&nbsp;			False			False			39747


			A.1/53			Text attributes 			&nbsp;			False			False			39748


			A.1/54			Text attributes 			&nbsp;			False			False			39749


			A.1/55			Text attributes 			&nbsp;			False			False			39750


			A.1/56			Text attributes
  			&nbsp;			False			False			39751


			A.1/57			Text attributes
  			&nbsp;			False			False			39752


			A.1/58			Text attributes
  			&nbsp;			False			False			39753


			A.1/59			Text attributes
  			&nbsp;			False			False			39754


			A.1/60			Text attributes
  			&nbsp;			False			False			39755


			A.1/61			Text attributes
  			&nbsp;			False			False			39756


			A.1/62			Text attributes
  			&nbsp;			False			False			39757


			A.1/63			Terminal
  supports Long ForwardToNumber			&nbsp;			False			False			39758


			A.1/64			Mobile
  supporting GERAN			&nbsp;			True			False			39759


			A.1/65			Support of  global phonebook						True			False			39760


			A.1/66			HSDPA Support			&nbsp;			False			False			39761


			A.1/67			UTRAN PS with
  extended parameters Support			&nbsp;			False			False			39762


			A.1/68			Terminal
  executes User confirmation phase before sending PDP context activation
  request			&nbsp;			False			False			39763


			A.1/69			ME supports Call Hold Supplementary Services						True			False			42213


			A.1/70			Class E: B.I.P related to I-WLAN						False			False			42214


			A.1/71 			Class K: Terminal Applications support						False			False			42215


			A.1/72			Class E: Terminal supports TCP, UICC in Server Mode						False			False			42216


			A.1/73			Class E: Terminal supports TCP, Terminal in Server Mode						False			False			42217


			A.1/74			Class E: Terminal supports UDP, UICC in Server Mode						False			False			42218


			A.1/75			void						False			False			43533


			A.1/76			void						False			False			43534


			A.1/77			void						False			False			43535


			A.1/78			Terminal supports at least one supplementary service.						True			False			43536


			A.1/79			Terminal supports 'Call Forwarding Unconditional'						True			False			43537


			A.1/80			Terminal supports 'Calling Line Identification Restriction'						True			False			43538


			A.1/81			CLASS N:Terminal supports 'Geographical location discovery'						False			False			47220


			A.1/82			Terminal supports melody and theme tones						False			False			47221


			A.1/83			Terminal supports Toolkit-initiated GBA						False			False			47222


			A.1/84			Terminal supports display capability						True			False			47223


			A.1/85			Terminal supports keypad						True			False			47224


			A.1/86			Terminal supports  audio altering						True			False			47225


			A.1/87			Terminal supports  speech call						True			False			47226


			A.1/88			Terminal supports  multiple languages						True			False			47227


			A.1/89			Class P:USSD Data Download and application mode						False			False			47228


			A.1/90			Terminal displays icons as defined in record 1 of EF(IMG) for Display Text command						False			False			49406


			A.1/91			Terminal displays icons as defined in record 2 of EF(IMG) for Display Text command						False			False			49407


			A.1/92			Terminal displays icons as defined in record 5 of EF(IMG) for Display Text command						False			False			49408


			A.1/93			Terminal displays icons as defined in record 1 of EF(IMG) for Get Inkey command						False			False			49409


			A.1/94			Terminal displays icons as defined in record 2 of EF(IMG) for Get Inkey command						False			False			49410


			A.1/95			Terminal displays icons as defined in record 5 of EF(IMG) for Get Inkey command						False			False			49411


			A.1/96			Terminal displays icons as defined in record 1 of EF(IMG) for Get Input command						False			False			49412


			A.1/97			Terminal displays icons as defined in record 2 of EF(IMG) for Get Input command						False			False			49413


			A.1/98			Terminal displays icons as defined in record 5 of EF(IMG) for Get Input command						False			False			49414


			A.1/99			Terminal displays icons as defined in record 1 of EF(IMG) for Play Tone command						False			False			49687


			A.1/100			Terminal displays icons as defined in record 2 of EF(IMG) for Play Tone command						False			False			49991


			A.1/101			Terminal displays icons as defined in record 5 of EF(IMG) for Play Tone command						False			False			49992


			A.1/102			Terminal displays icons as defined in record 1 of EF(IMG) for Set Up Menu command						False			False			49993


			A.1/103			Terminal displays icons as defined in record 2 of EF(IMG) for Set Up Menu command						False			False			49994


			A.1/104			Terminal displays icons as defined in record 5 of EF(IMG) for Set Up Menu command						False			False			49995


			A.1/105			Terminal displays icons as defined in record 1 of EF(IMG) for Select Item command						False			False			49996


			A.1/106			Terminal displays icons as defined in record 2 of EF(IMG) for Select Item command						False			False			49997


			A.1/107			Terminal displays icons as defined in record 5 of EF(IMG) for Select Item command						False			False			49998


			A.1/108			Terminal displays icons as defined in record 1 of EF(IMG) for Send Short Message command						False			False			49999


			A.1/109			Terminal displays icons as defined in record 2 of EF(IMG) for Send Short Message command						False			False			50000


			A.1/110			Terminal displays icons as defined in record 5 of EF(IMG) for Send Short Message command						False			False			50001


			A.1/111			Terminal displays icons as defined in record 1 of EF(IMG) for Send SS command						False			False			50002


			A.1/112			Terminal displays icons as defined in record 2 of EF(IMG) for Send SS command						False			False			50003


			A.1/113			Terminal displays icons as defined in record 5 of EF(IMG) for Send SS command						False			False			50004


			A.1/114			Terminal displays icons as defined in record 1 of EF(IMG) for Send USSD command						False			False			50005


			A.1/115			Terminal displays icons as defined in record 2 of EF(IMG) for Send USSD command						False			False			50006


			A.1/116			Terminal displays icons as defined in record 5 of EF(IMG) for Send USSD command						False			False			50007


			A.1/117			Terminal displays icons as defined in record 1 of EF(IMG) for Set Up Call command						False			False			50008


			A.1/118			Terminal displays icons as defined in record 2 of EF(IMG) for Set Up Call command						False			False			50009


			A.1/119			Terminal displays icons as defined in record 5 of EF(IMG) for Set Up Call command						False			False			50010


			A.1/120			Terminal displays icons as defined in record 1 of EF(IMG) for Set Up Idle Mode Text command						False			False			50011


			A.1/121			Terminal displays icons as defined in record 2 of EF(IMG) for Set Up Idle Mode Text command						False			False			50012


			A.1/122			Terminal displays icons as defined in record 5 of EF(IMG) for Set Up Idle Mode Text command						False			False			50013


			A.1/123			Terminal displays icons as defined in record 1 of EF(IMG) for Run AT Command command						False			False			50014


			A.1/124			Terminal displays icons as defined in record 2 of EF(IMG) for Run AT Command command						False			False			50015


			A.1/125			Terminal displays icons as defined in record 5 of EF(IMG) for Run AT Command command						False			False			50016


			A.1/126			Terminal displays icons as defined in record 1 of EF(IMG) for Send DTMF command						False			False			50017


			A.1/127			Terminal displays icons as defined in record 2 of EF(IMG) for Send DTMF command						False			False			50018


			A.1/128			Terminal displays icons as defined in record 5 of EF(IMG) for Send DTMF command						False			False			50019


			A.1/129			Terminal displays icons as defined in record 1 of EF(IMG) for Launch Browser command						False			False			50020


			A.1/130			Terminal displays icons as defined in record 2 of EF(IMG) for Launch Browser command						False			False			50021


			A.1/131			Terminal displays icons as defined in record 5 of EF(IMG) for Launch Browser command						False			False			50022


			A.1/132			Class E: Terminal does support eFDD						False			False			50023


			A.1/133			Class E: Terminal does support eTDD						False			False			50024


			A.1/134			Terminal supports UTRAN						True			False			50025


			A.1/135			Terminal supports E-UTRAN but neither UTRAN nor GERAN						False			False			50026


			A.1/136			CLASS Q: Terminal supports Event CSG Cell Selection						False			False			50027


			A.1/137			CLASS Q: Terminal supports CSG Cell Discovery						False			False			50028


			A.1/138			Terminal supports selection of default item in Select Item						False			False			53795


			A.1/139			Terminal supports eFDD									False			58186


			A.1/140			Terminal supports eTDD									False			58187


			A.1/141			Terminal supports SM-over-IP-receiver									False			58188


			A.1/142			Terminal supports MO SMS over IMS									False			58189


			A.1/143			Class K: Terminal supports Direct Communication Channel									False			58190


			A.1/144			Terminal supports Communication Control for IMS									False			58191


			A.1/145			Class S: Terminal supports CAT over modem interface									False			58192


			A.1/146			Class E and T: Event Incoming IMS Data									False			58193


			A.1/147			Class E and T: Event IMS Registration									False			58194


			A.1/148			Class E and T: UICC Access to IMS support									False			58195


			A.1/149			Terminal supports SMS Cell Broadcast Data Download			O_SMS-CB_Data_Download						False			62058


			A.1/150			Terminal supports IMS									False			75642


			A.1/151			Terminal operating in PS mode									False			80575


			A.1/152			Terminal supports Short Message Service (SMS) MT over SGs									False			80576


			A.1/153			Terminal supports Short Message Service (SMS) MO over SGs									False			80577


			A.1/154			Terminal sends RP-ACK for '62XX' and '63XX' for SMS-PP download			O_RP-ACK_for_SMS-PP_ error						False			104507


			A.1/155			Terminal supports browser with multiple sessions/tabs			O_Browser_tabs						False			104508


			A.1/156			Terminal supports Short Message Service (SMS)  MT over CS			pc_SMS_CS_MT						False			104509


			A.1/157			Terminal supports Short Message Service (SMS)  MO over CS			pc_SMS_CS_MO						False			104510


			A.1/158			Terminal supports Short Message Service (SMS)  MT over PS			pc_SMS_PS_MT						False			104511


			A.1/159			Terminal supports Short Message Service (SMS)  MO over PS			pc_SMS_PS_MO						False			104512


			E.1/1			Profile Download						True			True			53546


			E.1/2			SMS-PP data download						True			False			53547


			E.1/3			Cell Broadcast data download						True			False			53548


			E.1/4			Menu selection						True			False			53549


			E.1/5			Bit =1 if SMS-PP data Download  supported						True			False			53550


			E.1/6			Timer expiration						True			True			53551


			E.1/7			Bit=1 if Call control supported						True			False			53552


			E.1/8			Bit=1 if Call control supported						True			False			53553


			E.1/9			Command result						True			True			53554


			E.1/10			Call Control by USIM						True			False			53555


			E.1/11			Bit=1 if Call control supported						True			False			53556


			E.1/12			MO short message control by USIM						True			False			53557


			E.1/13			Bit=1 if Call control supported						True			False			53558


			E.1/14			UCS2 Entry supported						True			False			53559


			E.1/15			UCS2 Display supported						True			False			53560


			E.1/16			Bit=1 if Display Text supported						True			False			53561


			E.1/17			DISPLAY TEXT						True			False			53562


			E.1/18			GET INKEY						True			False			53563


			E.1/19			GET INPUT						True			False			53564


			E.1/20			MORE TIME						True			True			53565


			E.1/21			PLAY TONE						True			False			53566


			E.1/22			POLL INTERVAL						True			True			53567


			E.1/23			POLLING OFF						True			True			53568


			E.1/24			REFRESH						True			True			53569


			E.1/25			SELECT ITEM						True			False			53570


			E.1/26			SEND  SHORT MESSAGE						True			False			53571


			E.1/27			SEND SS						True			False			53572


			E.1/28			SEND USSD						True			False			53573


			E.1/29			SET UP CALL						True			False			53574


			E.1/30			SET UP MENU						True			False			53575


			E.1/31			PROVIDE LOCAL INFORMATION (LOCI
  &amp; IMEI)						True			True			53576


			E.1/32			PROVIDE LOCAL INFORMATION (NMR)						True			False			53577


			E.1/33			SET UP EVENT LIST						True			True			53578


			E.1/34			Event: MT call						True			False			53579


			E.1/35			Event: Call connected						True			False			53580


			E.1/36			Event: Call disconnected						True			False			53581


			E.1/37			Event: Location status						True			True			53582


			E.1/38			Event: User activity						True			False			53583


			E.1/39			Event: Idle screen available						True			False			53584


			E.1/40			Event: Card reader status						False			False			53585


			E.1/41			Event: Language selection						True			False			53586


			E.1/42			Event: Browser Termination						False			False			53587


			E.1/43			Event: Data available						False			False			53588


			E.1/44			Event: Channel status						False			False			53589


			E.1/45			Event:Access Technology Change						True			True			53590


			E.1/46			Event: Display Parameters Changed						False			False			53591


			E.1/47			Event: Local Connection						False			False			53592


			E.1/48			Event: Network Search Mode Change						True			True			53593


			E.1/49			POWER ON CARD						False			False			53594


			E.1/50			POWER OFF CARD						False			False			53595


			E.1/51			PERFORM CARD APDU						False			False			53596


			E.1/52			GET READER STATUS (Card reader  status)						False			False			53597


			E.1/53			GET READER STATUS (Card reader  identifier)						False			False			53598


			E.1/54			RFU						False			False			53599


			E.1/55			RFU						False			False			53600


			E.1/56			RFU						False			False			53601


			E.1/57			TIMER MANAGEMENT (start, stop)						True			True			53602


			E.1/58			TIMER MANAGEMENT (get current
  value)						True			True			53603


			E.1/59			PROVIDE LOCAL INFORMATION (date,
  time and time zone)						True			True			53604


			E.1/60			Bit=1 if Get Inkey						True			False			53605


			E.1/61			SET UP IDLE MODE TEXT						True			False			53606


			E.1/62			RUN AT COMMAND (i.e. class  'b' is supported)						True			False			53607


			E.1/63			Bit=1 if Set UpCall						True			False			53608


			E.1/64			Bit=1 if Call Control						True			False			53609


			E.1/65			Bit=1 if Display Text						True			False			53610


			E.1/66			SEND DTMF command						True			False			53611


			E.1/67			Bit = 1 if Provide Local  Information (NMR) supported						True			False			53612


			E.1/68			PROVIDE LOCAL INFORMATION
  (language)						True			True			53613


			E.1/69			PROVIDE LOCAL INFORMATION (Timing  Advance)						True			False			53614


			E.1/70			LANGUAGE NOTIFICATION						True			False			53615


			E.1/71			LAUNCH BROWSER						False			False			53616


			E.1/72			PROVIDE LOCAL INFORMATION (Access
  Technology)						True			True			53617


			E.1/73			Soft keys support for SELECT ITEM						False			False			53618


			E.1/74			Soft Keys support for SET UP MENU						False			False			53619


			E.1/75			RFU						False			False			53620


			E.1/76			RFU						False			False			53621


			E.1/77			RFU						False			False			53622


			E.1/78			RFU						False			False			53623


			E.1/79			RFU						False			False			53624


			E.1/80			RFU						False			False			53625


			E.1/81			Maximum number of soft keys  available ('FF' = RFU)						False			False			53626


			E.1/82			Maximum number of soft keys  available ('FF' = RFU)						False			False			53627


			E.1/83			Maximum number of soft keys  available ('FF' = RFU)						False			False			53628


			E.1/84			Maximum number of soft keys  available ('FF' = RFU)						False			False			53629


			E.1/85			Maximum number of soft keys  available ('FF' = RFU)						False			False			53630


			E.1/86			Maximum number of soft keys  available ('FF' = RFU)						False			False			53631


			E.1/87			Maximum number of soft keys  available ('FF' = RFU)						False			False			53632


			E.1/88			Maximum number of soft keys  available ('FF' = RFU)						False			False			53633


			E.1/89			OPEN CHANNEL						False			False			53634


			E.1/90			CLOSE CHANNEL						False			False			53635


			E.1/91			RECEIVE DATA						False			False			53636


			E.1/92			SEND DATA						False			False			53637


			E.1/93			GET CHANNEL STATUS						False			False			53638


			E.1/94			SERVICE SEARCH						False			False			53639


			E.1/95			GET SERVICE INFORMATION						False			False			53640


			E.1/96			DECLARE SERVICE						False			False			53641


			E.1/97			CSD supported by ME						False			False			53642


			E.1/98			GPRS supported by ME						False			False			53643


			E.1/99			Bluetooth supported by terminal						False			False			53644


			E.1/100			IrDA Supported by terminal						False			False			53645


			E.1/101			RS232 Supported by terminal						False			False			53646


			E.1/102			Number of channels supported by ME						False			False			53647


			E.1/103			Number of channels supported by ME						False			False			53648


			E.1/104			Number of channels supported by ME						False			False			53649


			E.1/105			Number of characters supported  down the ME						False			False			53650


			E.1/106			Number of characters supported  down the ME						False			False			53651


			E.1/107			Number of characters supported  down the ME						False			False			53652


			E.1/108			Number of characters supported  down the ME						False			False			53653


			E.1/109			Number of characters supported  down the ME						False			False			53654


			E.1/110			No display capability (i.e class  'ND' is indicated)						False			False			53655


			E.1/111			No keypad available (i.e. class  'NK' is indicated)						False			False			53656


			E.1/112			Screen Sizing Parameters						False			False			53657


			E.1/113			Number of characters supported  across the ME display						False			False			53658


			E.1/114			Number of characters supported  across the ME display						False			False			53659


			E.1/115			Number of characters supported  across the ME display						False			False			53660


			E.1/116			Number of characters supported  across the ME display						False			False			53661


			E.1/117			Number of characters supported  across the ME display						False			False			53662


			E.1/118			Number of characters supported  across the ME display						False			False			53663


			E.1/119			Number of characters supported  across the ME display						False			False			53664


			E.1/120			Variable size fonts Supported						False			False			53665


			E.1/121			Display can be resized						False			False			53666


			E.1/122			Text Wrapping supported						False			False			53667


			E.1/123			Text Scrolling supported						False			False			53668


			E.1/124			Text attributes supported						False			False			53669


			E.1/125			RFU						False			False			53670


			E.1/126			Width reduction when in a menu						False			False			53671


			E.1/127			Width reduction when in a menu						False			False			53672


			E.1/128			Width reduction when in a menu						False			False			53673


			E.1/129			TCP, UICC in client mode						False			False			53674


			E.1/130			UDP, UICC in client mode						False			False			53675


			E.1/131			TCP, UICC in server mode (i.e.  class 'k' is supported)						False			False			53676


			E.1/132			TCP, Terminal in server mode (i.e.  class 'k' is supported)						False			False			53677


			E.1/133			UDP, Terminal in server mode (i.e.  class 'k' is supported)						False			False			53678


			E.1/134			Direct communication channel (i.e. class 'k' is supported)						False			False			53679


			E.1/135			E- UTRAN (i.e. if class  'e' is supported)						False			False			53680


			E.1/136			HSDPA supported by ME						False			False			53681


			E.1/137			DISPLAY TEXT (Variable time out)						True			False			53682


			E.1/138			GET INKEY (help is supported while  waiting for immediate response or variable time out)						True			False			53683


			E.1/139			USB (Bearer Independent protocol supported bearers, class 'e')						False			False			53684


			E.1/140			GET INKEY (Variable time out)						True			False			53685


			E.1/141			Reserved for 3GPP2: PROVIDE LOCAL
  INFORMATION (ESN)						True			False			53686


			E.1/142			CALL CONTROL on GPRS						False			False			53687


			E.1/143			PROVIDE LOCAL INFORMATION (IMEISV)						True			True			53688


			E.1/144			PROVIDE LOCAL INFORMATION (search
  mode change)						True			True			53689


			E.1/145			Protocol Version						True			False			53690


			E.1/146			Protocol Version						True			False			53691


			E.1/147			Protocol Version						True			False			53692


			E.1/148			Protocol Version						True			False			53693


			E.1/149			RFU						False			False			53694


			E.1/150			RFU						False			False			53695


			E.1/151			RFU						False			False			53696


			E.1/152			RFU						False			False			53697


			E.1/153			Reserved by
  TIA/EIA/IS-820&nbsp;[25]						False			False			53698


			E.1/154			Reserved by
  TIA/EIA/IS-820&nbsp;[25]						False			False			53699


			E.1/155			Reserved by
  TIA/EIA/IS-820&nbsp;[25]						False			False			53700


			E.1/156			Reserved by
  TIA/EIA/IS-820&nbsp;[25]						False			False			53701


			E.1/157			Reserved by
  TIA/EIA/IS-820&nbsp;[25]						False			False			53702


			E.1/158			Reserved by
  TIA/EIA/IS-820&nbsp;[25]						False			False			53703


			E.1/159			Reserved by
  TIA/EIA/IS-820&nbsp;[25]						False			False			53704


			E.1/160			Reserved by
  TIA/EIA/IS-820&nbsp;[25]						False			False			53705


			E.1/161			WML browser supported						False			False			53706


			E.1/162			XHTML browser supported						False			False			53707


			E.1/163			HTML browser supported						False			False			53708


			E.1/164			CHTML browser supported						False			False			53709


			E.1/165			RFU						False			False			53710


			E.1/166			RFU						False			False			53711


			E.1/167			RFU						False			False			53712


			E.1/168			RFU						False			False			53713


			E.1/169			Support of UTRAN PS with extended  parameters						False			False			53714


			E.1/170			PROVIDE LOCAL INFORMATION (Battery  state) if class 						False			False			53715


			E.1/171			PLAY TONE (Melody tones &  themed tones supported)						False			False			53716


			E.1/172			Multi-media in SET UP CALL  supported (if class 						False			False			53717


			E.1/173			Toolkit-initiated GBA						False			False			53718


			E.1/174			RETRIEVE MULTIMEDIA  MESSAGE, (if class 'j' is supported)						False			False			53719


			E.1/175			SUBMIT MULTIMEDIA MESSAGE, (if class 'j' is supported)						False			False			53720


			E.1/176			DISPLAY MULTIMEDIA  MESSAGE, (if class 'j' is supported)						False			False			53721


			E.1/177			SET FRAMES supported (if class 						False			False			53722


			E.1/178			GET FRAMES STATUS supported (if  class 						False			False			53723


			E.1/179			MMS notification download (if  class 'j' is supported)						False			False			53724


			E.1/180			Alpha Identifier in REFRESH  command supported by terminal						False			False			53725


			E.1/181			Geographical Location Reporting  (if class 'n' is supported)						False			False			53726


			E.1/182			Reserved for 3GPP2: PROVIDE LOCAL
  INFORMATION (MEID)						False			False			53727


			E.1/183			PROVIDE LOCAL INFORMATION (NMR (UTRAN/E-UTRAN))						True			False			53728


			E.1/184			USSD Data Download and application  mode						False			False			53729


			E.1/185			Maximum number of frames supported  (if class 						False			False			53730


			E.1/186			Maximum number of frames supported  (if class 						False			False			53731


			E.1/187			Maximum number of frames supported  (if class 						False			False			53732


			E.1/188			Maximum number of frames supported  (if class 						False			False			53733


			E.1/189			RFU						False			False			53734


			E.1/190			RFU						False			False			53735


			E.1/191			RFU						False			False			53736


			E.1/192			RFU						False			False			53737


			E.1/193			Event: browsing status						False			False			53738


			E.1/194			Event: MMS Transfer status (if  class 'j' is supported)						False			False			53739


			E.1/195			Event Frame parameters changed (if  class 						False			False			53740


			E.1/196			Event: I-WLAN Access status (if  class 'e' is supported)						False			False			53741


			E.1/197			Event: Network Rejection						True			False			53742


			E.1/198			Reserved by ETSI						False			False			53743


			E.1/199			Event: Network Rejection for  E-UTRAN						False			False			53744


			E.1/200			Multiple access technologies
  supported in Event Access Technology Change and Provide Local Information						False			False			53745


			E.1/201			Event : CSG Cell Selection (if  class 'q' is supported)						False			False			53746


			E.1/202			Reserved by ETSI						False			False			53747


			E.1/203			RFU						False			False			53748


			E.1/204			RFU						False			False			53749


			E.1/205			RFU						False			False			53750


			E.1/206			RFU						False			False			53751


			E.1/207			RFU						False			False			53752


			E.1/208			RFU						False			False			53753


			E.1/209			RFU						False			False			53754


			E.1/210			RFU						False			False			53755


			E.1/211			RFU						False			False			53756


			E.1/212			RFU						False			False			53757


			E.1/213			RFU						False			False			53758


			E.1/214			RFU						False			False			53759


			E.1/215			RFU						False			False			53760


			E.1/216			RFU						False			False			53761


			E.1/217			Alignment left supported						False			False			53762


			E.1/218			Alignment center supported						False			False			53763


			E.1/219			Alignment right supported						False			False			53764


			E.1/220			Font size normal supported						False			False			53765


			E.1/221			Font size large supported						False			False			53766


			E.1/222			Font size small supported						False			False			53767


			E.1/223			RFU						False			False			53768


			E.1/224			RFU						False			False			53769


			E.1/225			Style normal supported						False			False			53770


			E.1/226			Style bold supported						False			False			53771


			E.1/227			Style italic supported						False			False			53772


			E.1/228			Style underlined supported						False			False			53773


			E.1/229			Style strikethrough supported						False			False			53774


			E.1/230			Style text foreground colour  supported						False			False			53775


			E.1/231			Style text background colour  supported						False			False			53776


			E.1/232			RFU						False			False			53777


			E.1/233			I-WLAN bearer support (if class  'e' is supported)						False			False			53778


			E.1/234			Proactive UICC: PROVIDE LOCAL  INFORMATION (WSID of the current I-WLAN connection)						False			False			53779


			E.1/235			TERMINAL APPLICATIONS (i.e. class  'k' is supported)						False			False			53780


			E.1/236			&quot;Steering of Roaming&quot;
  REFRESH support						True			True			53781


			E.1/237			Reserved by ETSI						False			False			53782


			E.1/238			Proactive UICC: Geographical  Location Request (if class 'n' is supported)						False			False			53783


			E.1/239			Reserved by ETSI						False			False			53784


			E.1/240			'Steering of Roaming for  I-WLAN' REFRESH support						False			False			53785


			E.1/241			Reserved by ETSI						False			False			53786


			E.1/242			Support of CSG cell discovery (if  class 'q' is supported)						False			False			53787


			E.1/243			Confirmation parameters supported for OPEN CHANNELin Terminal Server Mode						False			False			53788


			E.1/244			Communication Control for IMS						False			False			53789


			E.1/245			Support of CAT over the modem interface (if class's' is supported)						False			False			53790


			E.1/246			Support for Incoming IMS Data event (if classes 'e' and 't' are supported)						False			False			53791


			E.1/247			Support for IMS Registration event (if classes 'e' and 't' are supported)						False			False			53792


			E.1/248			Reserved by ETSI						False			False			53793


			E.1/249			IMS support (if class 'e' and 't' are supported)									False			58196


			E.1/250			RFU									False			58197


			E.1/251			RFU									False			58198


			E.1/252			RFU									False			58199


			E.1/253			RFU									False			58200


			E.1/254			RFU									False			58201


			E.1/255			RFU									False			58202


			E.1/256			RFU									False			58203








3GPP TS 34.121-2


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			A.0/1			FDD UE Release			Defines the FDD release of the UE.
This PICS is not in 3GG TS 34.121-2, but this info is required for SCR			Rel_7			True			29610


			A.0/2			Support of LTE band FDD2									False			106108


			A.0/3			Support of LTE band FDD4									False			106109


			A.0/4			Support of LTE band FDD5									False			106110


			A.0/5			Support of LTE band FDD7									False			106111


			A.0/6			Support of LTE band FDD12									False			106112


			A.0/7			Support of LTE band FDD13									False			106113


			A.0/8			Support of LTE band FDD14									False			106114


			A.0/9			Support of LTE band FDD17									False			106115


			A.0/10			Support of LTE band FDD25									False			106116


			A.0/11			Support of LTE band TDD41									False			106117


			A.1/1			FDD (DS)						True			False			29571


			A.1/2			TDD 3.84 Mcps						False			False			29572


			A.1/3			TDD 1.28 Mcps (LCR)						False			False			29573


			A.1/4			GSM						True			False			29574


			A.1/5			GPRS						True			False			29575


			A.1/6			E-UTRAN FDD						False			False			52205


			A.1/6_REMOVED			MultiRAT_Capability									False			29576


			A.1/7			E-UTRAN TDD						False			False			52206


			A.2/1			Circuit Switched						True			False			29577


			A.2/2			Packet Switched						True			False			29578


			A.2/3			UE supports UE operation mode A: PS and CS simultaneously						True			False			29579


			A.2a/1			Narrow band speech (AMR)						True			False			29612


			A.2a/2			Emergency call						True			False			29613


			A.3/1			Void									False			29580


			A.3/2			Void									False			29581


			A.3/3			Void									False			29582


			A.3/4			Void									False			29583


			A.4/1			Call Control						True			False			29584


			A.4/2			Mobility Management						True			False			29585


			A.4/3			Session Management						True			False			29586


			A.4/4			GPRS Mobility Management						True			False			29587


			A.4/5			Radio Resource Control						True			False			29588


			A.4/6			Packet Data Convergence Protocol						True			False			29589


			A.4/7			Broadcast/Multicast Control						True			False			29590


			A.4/8			Radio Link Control						True			False			29591


			A.4/9			Medium Access Control						True			False			29592


			A.4/10			Physical Layer						True			False			29593


			A.5/1			UE test loop						True			False			29594


			A.5/2			Support of UE test loop mode 1 with UL RLC SDU size bigger than 12160 bits (1520 octets)						True			False			29595


			A.6/1			Chip rate 3,84 Mcps						True			False			29596


			A.6/2			Frequency band: 1 920-1 980, 2 110-2 170 MHz. Band I			Band I			False			False			29597


			A.6/3			Frequency band: 1 850-1 910, 1 930-1 990 MHz. Band II			Band FDD II			True			False			29598


			A.6/4			Frequency band: Other spectrum						False			False			29599


			A.6/5			TX-RX Freq. Sep: 190 MHz						True			False			29600


			A.6/6			TX-RX Freq. Sep: 80 MHz						True			False			29601


			A.6/7			TX-RX Freq. Sep: Variable						False			False			29602


			A.6/8			Carrier raster: 200 kHz						True			False			29603


			A.6/9			UE Power Class 1 for Operation Band I (+33 dBm)						False			False			29604


			A.6/10			UE Power Class 2 for Operation Band I (+27 dBm)						False			False			29605


			A.6/11			UE Power Class 3 for Operation Band I (+24 dBm)						False			False			29606


			A.6/12			UE Power Class 4 for Operation Band I (+21 dBm)						False			False			29607


			A.6/13			Output RF spectrum emissions						True			False			29608


			A.6/14			Frequency band: 1710-1785, 1805-1880 MHz Band III			FDD III			False			False			29609


			A.6/15			Frequency band: 1710-1755, 2110-2155 MHz Band IV			Band FDD IV			False			False			29570


			A.6/16			Frequency band: 824 			Band FDD V			True			False			29525


			A.6/17			Frequency band: 830-840, 875-885 MHz Band VI			Band FDD VI			True			False			29526


			A.6/18			Frequency band: 2500-2570, 2620-2690 MHz Band VII			Band VII			False			False			29521


			A.6/19			Frequency band: 880-915, 925-960 MHz FDD VIII			Band VIII			False			False			29522


			A.6/20			Frequency band: 1749.9-1784.9, 1844.9-1879.9 MHz Band IX			Band IX			False			False			29523


			A.6/21			Frequency band: 1710 - 1770, 2110 - 2170 MHz Band X			Band X			False			False			31727


			A.6/22			Frequency band: 1427.9 -1447.9, 1475.9 -1495.9 MHz Band XI			Band XI			False			False			39157


			A.6/23			Frequency band: 699 			Band FDD XII			False			False			45196


			A.6/24			Frequency band: 777 			Band XIII			False			False			45197


			A.6/25			Frequency band:  788 			Band FDD XIV			False			False			45198


			A.6/26			Frequency band: 830 			Band FDD XIX			True			False			51327


			A.6/27			Frequency band: 832 			Band XX			False			False			51328


			A.6/28			Frequency band: 1447.9 			Band XXI			False			False			51329


			A.6/29			DB-DC-HSDPA Configuration 1			Band I and Band VIII						False			55532


			A.6/30			DB-DC-HSDPA Configuration 2			Band II and Band IV						False			55533


			A.6/31			DB-DC-HSDPA Configuration 3			Band I and Band V						False			55534


			A.6/32			Frequency band: 3410 			Band XXII						False			65497


			A.6/33			Frequency band: 1850 			Band XXV						False			76427


			A.6/34			Frequency band: 814 			Band XXVI						False			84208


			A.6a/1			UE Power Class 3 for Operation Band II (+24 dBm)						True			False			45310


			A.6a/2			UE Power Class 3bis  for Operation Band II (+23 dBm)						False			False			45311


			A.6a/3			UE Power Class 4 for Operation Band II (+21 dBm)						False			False			45312


			A.6a/4			UE Power Class 3 for Operation Band III (+24 dBm)						False			False			45314


			A.6a/5			UE Power Class 3bis  for Operation Band III (+23 dBm)						False			False			45315


			A.6a/5			UE Power Class 3bis  for Operation Band XXVI (+23 dBm)						False			False			84210


			A.6a/6			UE Power Class 4 for Operation Band III (+21 dBm)						False			False			45316


			A.6a/7			UE Power Class 3 for Operation Band IV (+24 dBm)						False			False			45317


			A.6a/8			UE Power Class 3bis  for Operation Band IV (+23 dBm)						False			False			45318


			A.6a/9			UE Power Class 4 for Operation Band IV (+21 dBm)						False			False			45319


			A.6a/10			UE Power Class 3 for Operation Band V (+24 dBm)						True			False			45320


			A.6a/11			UE Power Class 3bis  for Operation Band V (+23 dBm)						False			False			45321


			A.6a/12			UE Power Class 4 for Operation Band V (+21 dBm)						False			False			45322


			A.6a/13			UE Power Class 3 for Operation Band VI (+24 dBm)						True			False			45323


			A.6a/14			UE Power Class 3bis  for Operation Band VI (+23 dBm)						False			False			45324


			A.6a/15			UE Power Class 4 for Operation Band VI (+21 dBm)						False			False			45325


			A.6a/16			UE Power Class 3 for Operation Band VII (+24 dBm)						False			False			45326


			A.6a/17			UE Power Class 3bis  for Operation Band VII (+23 dBm)						False			False			45327


			A.6a/18			UE Power Class 4 for Operation Band VII (+21 dBm)						False			False			45328


			A.6a/19			UE Power Class 3 for Operation Band VIII (+24 dBm)						False			False			45329


			A.6a/20			UE Power Class 3bis  for Operation Band VIII (+23 dBm)						False			False			45330


			A.6a/21			UE Power Class 4 for Operation Band VIII (+21 dBm)						False			False			45331


			A.6a/22			UE Power Class 3 for Operation Band IX (+24 dBm)						False			False			45332


			A.6a/23			UE Power Class 3bis  for Operation Band IX (+23 dBm)						False			False			45333


			A.6a/24			UE Power Class 4 for Operation Band IX (+21 dBm)						False			False			45334


			A.6a/25			UE Power Class 3 for Operation Band X (+24 dBm)						False			False			45335


			A.6a/26			UE Power Class 3bis  for Operation Band X (+23 dBm)						False			False			45336


			A.6a/27			UE Power Class 4 for Operation Band X (+21 dBm)						False			False			45337


			A.6a/28			UE Power Class 3 for Operation Band XI (+24 dBm)						False			False			45338


			A.6a/29			UE Power Class 3bis  for Operation Band XI (+23 dBm)						False			False			45339


			A.6a/30			UE Power Class 4 for Operation Band XI (+21 dBm)						False			False			45340


			A.6a/31			UE Power Class 3 for Operation Band XII (+24 dBm)						False			False			45341


			A.6a/32			UE Power Class 3bis  for Operation Band XII (+23 dBm)						False			False			51330


			A.6a/33			UE Power Class 4 for Operation Band XII (+21 dBm)						False			False			51331


			A.6a/34			UE Power Class 3 for Operation Band XIII (+24 dBm)						False			False			51332


			A.6a/35			UE Power Class 3bis  for Operation Band XIII (+23 dBm)						False			False			51333


			A.6a/36			UE Power Class 4 for Operation Band XIII (+21 dBm)						False			False			51334


			A.6a/37			UE Power Class 3 for Operation Band XIV (+24 dBm)						False			False			51335


			A.6a/38			UE Power Class 3bis  for Operation Band XIV (+23 dBm)						False			False			51336


			A.6a/39			UE Power Class 4 for Operation Band XIV (+21 dBm)						False			False			51337


			A.6a/40			UE Power Class 3 for Operation Band XIX (+24 dBm)						True			False			51338


			A.6a/41			UE Power Class 3bis  for Operation Band XIX (+23 dBm)						False			False			51339


			A.6a/42			UE Power Class 4 for Operation Band XIX (+21 dBm)						False			False			51340


			A.6a/43			UE Power Class 3 for Operation Band XXI (+24 dBm)						False			False			51341


			A.6a/44			UE Power Class 3bis  for Operation Band XXI (+23 dBm)						False			False			51342


			A.6a/45			UE Power Class 4 for Operation Band XXI (+21 dBm)						False			False			51343


			A.6a/46			UE Power Class 3 for Operation Band XX (+24 dBm)						False			False			51344


			A.6a/47			UE Power Class 3bis  for Operation Band XX (+23 dBm)						False			False			51345


			A.6a/48			UE Power Class 4 for Operation Band XX (+21 dBm)						False			False			51346


			A.6a/49			UE Power Class 3 for Operation Band XXII (+24 dBm)									False			65498


			A.6a/50			UE Power Class 3bis  for Operation Band XXII (+23 dBm)									False			65499


			A.6a/51			UE Power Class 4 for Operation Band XXII (+21 dBm)									False			65500


			A.6a/52			UE Power Class 3 for Operation Band XXV (+24 dBm)									False			76428


			A.6a/53			UE Power Class 3bis  for Operation Band XXV (+23 dBm)									False			76429


			A.6a/54			UE Power Class 4 for Operation Band XXV (+21 dBm)									False			76430


			A.6a/55			UE Power Class 3 for Operation Band XXVI (+24 dBm)									False			84209


			A.6a/56			UE Power Class 3bis  for Operation Band XXVI (+23 dBm)									False			84211


			A.6a/57			UE Power Class 4 for Operation Band XXVI (+21 dBm)									False			84212


			A.7/1			Support of turbo decoding						True			False			29527


			A.7/2			Support of turbo encoding						True			False			29528


			A.7/3			Support for SF 512 (downlink)						False			False			29529


			A.7/4			Support of PDSCH						False			False			29530


			A.7/5			Simultaneous reception of SCCPCH and DPCH						False			False			29531


			A.7/6			Simultaneous reception of  SCCPCH, DPCH and PDSCH						False			False			29532


			A.7/7			Support of PCPCH						False			False			29611


			A.7/8			Support of uplink compressed mode only						False			False			29533


			A.7/9			Support of downlink compressed mode only						False			False			29534


			A.7/10			Support of uplink and downlink compressed mode						True			False			29535


			A.7/11			Void						True			False			29536


			A.7/12			Void						True			False			29537


			A.7/13			Void						True			False			29538


			A.7/14			Support of HS-PDSCH						True			False			29539


			A.7/15			Support of E-DPDCH						True			False			29540


			A.7/16			Support of MBMS						False			False			31726


			A.7/17			Support of HS-SCCHless HS-DSCH						False			False			40123


			A.7/18			Full support of F-DPCH						True			False			45194


			A.7/19			Support of DPCCH Discontinuous Transmission						True			False			48706


			A.7/20			Support of Target Cell Pre-Configuration						False			False			51347


			A.7/21			Support of HS-PDSCH in CELL_FACH						False			False			51348


			A.7/22			Support of Common E-DCH						False			False			51349


			A.7/23			Support of dual band operation						False			False			55535


			A.7/24			Support of CSG									False			65501


			A.7/25			Support of intra-frequency SI acquisition for HO									False			65502


			A.7/26			Support of inter-frequency SI acquisition for HO									False			65503


			A.7/27			Support of dual cell E-DCH operation									False			65504


			A.7/28			Support of MIMO only with single-stream restriction									False			65505


			A.7/29			Support of TX Diversity on DL Control Channels by MIMO Capable UE when MIMO operation is active									False			65506


			A.7/30			Support of uplink closed loop transmit diversity									False			102819


			A.8/1			FDD HS-DSCH physical layer Category 1						False			False			29541


			A.8/2			FDD HS-DSCH physical layer Category  2						False			False			29542


			A.8/3			FDD HS-DSCH physical layer Category 3						False			False			29543


			A.8/4			FDD HS-DSCH physical layer Category 4						False			False			29544


			A.8/5			FDD HS-DSCH physical layer Category 5						False			False			29545


			A.8/6			FDD HS-DSCH physical layer Category 6						False			False			29546


			A.8/7			FDD HS-DSCH physical layer Category 7						False			False			29547


			A.8/8			FDD HS-DSCH physical layer Category 8						True			False			29548


			A.8/9			FDD HS-DSCH physical layer Category 9						False			False			29549


			A.8/10			FDD HS-DSCH physical layer Category 10						False			False			29550


			A.8/11			FDD HS-DSCH physical layer Category 11						False			False			29551


			A.8/12			FDD HS-DSCH physical layer Category 12						False			False			29552


			A.8/13			FDD HS-DSCH physical layer Category 13						False			False			40119


			A.8/14			FDD HS-DSCH physical layer Category 14						False			False			40120


			A.8/15			FDD HS-DSCH physical layer Category 15						False			False			40121


			A.8/16			FDD HS-DSCH physical layer Category 16						False			False			40122


			A.8/17			FDD HS-DSCH physical layer Category 17						False			False			46229


			A.8/18			FDD HS-DSCH physical layer Category 18						False			False			46231


			A.8/19			FDD HS-DSCH physical layer Category 19						False			False			48707


			A.8/20			FDD HS-DSCH physical layer Category 20						False			False			48708


			A.8/21			FDD HS-DSCH physical layer Category 21						False			False			48710


			A.8/22			FDD HS-DSCH physical layer Category 22						False			False			48711


			A.8/23			FDD HS-DSCH physical layer Category 23						False			False			48712


			A.8/24			FDD HS-DSCH physical layer Category 24						False			False			48713


			A.8/25			FDD HS-DSCH physical layer Category 25						False			False			54579


			A.8/26			FDD HS-DSCH physical layer Category 26						False			False			54580


			A.8/27			FDD HS-DSCH physical layer Category 27						False			False			54581


			A.8/28			FDD HS-DSCH physical layer Category 28						False			False			54582


			A.8/29			FDD HS-DSCH physical layer Category 29									False			65507


			A.8/30			FDD HS-DSCH physical layer Category 30									False			65508


			A.8/31			FDD HS-DSCH physical layer  Category 31									False			65509


			A.8/32			Category 32									False			84213


			A.9/1			FDD E-DCH physical layer Category 1						False			False			29553


			A.9/2			FDD E-DCH physical layer Category 2						False			False			29554


			A.9/3			FDD E-DCH physical layer Category 3						False			False			29555


			A.9/4			FDD E-DCH physical layer Category 4						False			False			29556


			A.9/5			FDD E-DCH physical layer Category 5						False			False			29557


			A.9/6			FDD E-DCH physical layer Category 6						True			False			29558


			A.9/7			FDD E-DCH physical layer Category 7						False			False			45195


			A.9/8			FDD E-DCH physical layer Category 8									False			65510


			A.9/9			FDD E-DCH physical layer Category 9									False			65511


			A.10/1			Up-link reference measurement channel 12.2 kbps (FDD)						True			True			29559


			A.10/2			Down-link reference measurement channel 12.2 kbps (FDD)						True			True			29560


			A.10/3			Up-link reference measurement channel 64 kbps (FDD)						True			False			29561


			A.10/4			Down-link reference measurement channel 64 kbps (FDD)						True			False			29562


			A.10/5			Up-link reference measurement channel 144 kbps (FDD)						True			False			29563


			A.10/6			Down-link reference measurement channel 144 kbps (FDD)						True			False			29564


			A.10/7			Up-link reference measurement channel 384 kbps (FDD)						True			False			29565


			A.10/8			Down-link reference measurement channel 384 kbps (FDD)						True			False			29566


			A.10/9			Up-link reference measurement channel 768 kbps (FDD)						True			False			29567


			A.10/10			Down-link reference measurement channel 2 64 kbps (FDD)						False			False			40118


			A.11/1			Enhanced  performance requirements type 1						False			False			29568


			A.11/2			Enhanced performance  requirements type 2						False			False			29569


			A.11/3			Enhanced performance requirements type 3						False			False			29524


			A.11/4			Enhanced performance requirements type 1 for E-DCH						False			False			40117


			A.11/5			Enhanced performance requirements type 1 for MBMS						False			False			45199


			A.11/6			Enhanced performance requirements Type 3i						False			False			48709


			A.11/7			Enhanced performance requirements Type1 for DCH						False			False			53796


			A.12/1			UE without vibration sensitive components						True			False			32627


			A.12/2			Support of inter-RAT PS handover to E-UTRA (FDD) from UTRA									False			84214


			A.12/3			Support of inter-RAT PS handover to E-UTRA (TDD) from UTRA									False			84215


			A.13/1			Support of - UTRA CELL_PCH to EUTRA RRC_IDLE cell reselection - UTRA URA_PCH to EUTRA RRC_IDLE cell reselection									False			84216


			A.13/2			Support of - EUTRAN measurements and reporting in connected mode									False			84217








3GPP TS 51.010-2


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			A.0/1			GSM Release						Rel7			False			40019


			A.0/2			Support of Band FDD I						False			False			47002


			A.0/3			Support of Band FDD II						True			False			47003


			A.0/4			Support of Band FDD IV						False			False			47004


			A.0/5			Support of Band FDD V						True			False			47005


			A.0/6			Support of Band FDD VIII						False			False			47006


			A.1/1			Standard GSM Band (P-GSM)						False			False			4489


			A.1/2			Extended GSM Band (E-GSM), (including standard Band)						False			False			4490


			A.1/3			R-GSM Band (including standard and E-GSM Band)						False			False			4492


			A.1/4			DCS 1800 band						False			False			4493


			A.1/5			Multiple-band, not simultaneously						False			False			4495


			A.1/6			Multiple-band, simultaneously						True			False			4496


			A.1/7			Small Mobile Station						True			False			4498


			A.1/8			GSM Power Class 2						False			False			4499


			A.1/9			GSM Power Class 3						False			False			4501


			A.1/10			GSM Power Class 4						False			False			4502


			A.1/11			GSM Power Class 5						False			False			4507


			A.1/12			DCS Power Class 1						False			False			4508


			A.1/13			DCS Power Class 2						False			False			4509


			A.1/14			DCS Power Class 3						False			False			4511


			A.1/15			HSCSD Multislot MS						False			False			4513


			A.1/16			GSM 450 band 						False			False			4515


			A.1/17			GSM 480 band 						False			False			4516


			A.1/18			PCS 1900 band						True			False			4517


			A.1/19			PCS Power Class 1						True			False			4519


			A.1/20			PCS Power Class 2						False			False			4521


			A.1/21			PCS Power Class 3						False			False			4522


			A.1/22			Multislot Class1						False			False			4524


			A.1/23			Multislot Class2						False			False			4526


			A.1/24			Multislot Class3						False			False			4528


			A.1/25			Multislot Class4						False			False			4530


			A.1/26			Multislot Class5						False			False			4532


			A.1/27			Multislot Class6						False			False			4535


			A.1/28			Multislot Class7						False			False			4537


			A.1/29			Multislot Class8						False			False			4539


			A.1/30			Multislot Class9						False			False			4541


			A.1/31			Multislot Class10						False			False			4543


			A.1/32			Multislot Class11						False			False			4544


			A.1/33			Multislot Class12						False			False			4547


			A.1/34			Multislot Class13						False			False			4549


			A.1/35			Multislot Class14						False			False			4550


			A.1/36			Multislot Class15						False			False			4552


			A.1/37			Multislot Class16						False			False			4554


			A.1/38			Multislot Class17						False			False			4555


			A.1/39			Multislot Class18						False			False			4557


			A.1/40			Multislot Class19						False			False			4559


			A.1/41			Multislot Class20						False			False			4561


			A.1/42			Multislot Class21						False			False			4563


			A.1/43			Multislot Class22						False			False			4564


			A.1/44			Multislot Class23						False			False			4566


			A.1/45			Multislot Class24						False			False			4569


			A.1/46			Multislot Class25						False			False			4570


			A.1/47			Multislot Class26						False			False			4572


			A.1/48			Multislot Class27						False			False			4573


			A.1/49			Multislot Class28						False			False			4575


			A.1/50			Multislot Class29						False			False			4577


			A.1/51			GPRS Multislot operation						True			False			4579


			A.1/52			EGPRS capable of 8PSK in Uplink, of all Multislot classes						True			False			4582


			A.1/53			GSM 700 band						False			False			4584


			A.1/54			GSM 750 band						False			False			4585


			A.1/55			GSM 850 band						True			False			4587


			A.1/56			Support of UTRAN Radio Access Technology						True			False			4589


			A.1/57			Support of GPRS Multislot class on the uplink						True			False			4591


			A.1/58			Support of COMPACT						False			False			4593


			A.1/59			DTM/GPRS Multislot Class 1						False			False			4594


			A.1/60			DTM/GPRS Multislot Class 5						False			False			4596


			A.1/61			DTM/GPRS Multislot Class 9						False			False			4598


			A.1/62			Support of singleslot allocation in DTM/GPRS						False			False			4600


			A.1/63			Support of UTRAN FDD						True			False			4602


			A.1/64			Support of UTRAN TDD						False			False			4603


			A.1/65			Support of Conventional GPS						False			False			4605


			A.1/66			EGPRS Multislot operation						True			False			4607


			A.1/67			GPRS Multislot Class1						False			False			4609


			A.1/68			GPRS Multislot Class2						False			False			4610


			A.1/69			GPRS Multislot Class3						False			False			4612


			A.1/70			GPRS Multislot Class4						False			False			4614


			A.1/71			GPRS Multislot Class5						False			False			4616


			A.1/72			GPRS Multislot Class6						False			False			4617


			A.1/73			GPRS Multislot Class7						False			False			4619


			A.1/74			GPRS Multislot Class8						False			False			4621


			A.1/75			GPRS Multislot Class9						False			False			4623


			A.1/76			GPRS Multislot Class10						True			False			4624


			A.1/77			GPRS Multislot Class11						False			False			4626


			A.1/78			GPRS Multislot Class12						False			False			4627


			A.1/79			GPRS Multislot Class13						False			False			4629


			A.1/80			GPRS Multislot Class14						False			False			4631


			A.1/81			GPRS Multislot Class15						False			False			4633


			A.1/82			GPRS Multislot Class16						False			False			4635


			A.1/83			GPRS Multislot Class17						False			False			4637


			A.1/84			GPRS Multislot Class18						False			False			4639


			A.1/85			GPRS Multislot Class19						False			False			4642


			A.1/86			GPRS Multislot Class20						False			False			4643


			A.1/87			GPRS Multislot Class21						False			False			4645


			A.1/88			GPRS Multislot Class22						False			False			4646


			A.1/89			GPRS Multislot Class23						False			False			4647


			A.1/90			GPRS Multislot Class24						False			False			4649


			A.1/91			GPRS Multislot Class25						False			False			4651


			A.1/92			GPRS Multislot Class26						False			False			4653


			A.1/93			GPRS Multislot Class27						False			False			4655


			A.1/94			GPRS Multislot Class28						False			False			4657


			A.1/95			GPRS Multislot Class29						False			False			4658


			A.1/96			EGPRS Multislot Class1						False			False			4660


			A.1/97			EGPRS Multislot Class2						False			False			4661


			A.1/98			EGPRS Multislot Class3						False			False			4663


			A.1/99			EGPRS Multislot Class4						False			False			4665


			A.1/100			EGPRS Multislot Class5						False			False			4666


			A.1/101			EGPRS Multislot Class6						False			False			4668


			A.1/102			EGPRS Multislot Class7						False			False			4670


			A.1/103			EGPRS Multislot Class8						False			False			4671


			A.1/104			EGPRS Multislot Class9						False			False			4672


			A.1/105			EGPRS Multislot Class10						True			False			4673


			A.1/106			EGPRS Multislot Class11						False			False			4674


			A.1/107			EGPRS Multislot Class12						False			False			4675


			A.1/108			EGPRS Multislot Class13						False			False			4677


			A.1/109			EGPRS Multislot Class14						False			False			4679


			A.1/110			EGPRS Multislot Class15						False			False			4681


			A.1/111			EGPRS Multislot Class16						False			False			4683


			A.1/112			EGPRS Multislot Class17						False			False			4685


			A.1/113			EGPRS Multislot Class18						False			False			4687


			A.1/114			EGPRS Multislot Class19						False			False			4689


			A.1/115			EGPRS Multislot Class20						False			False			4691


			A.1/116			EGPRS Multislot Class21						False			False			4693


			A.1/117			EGPRS Multislot Class22						False			False			4695


			A.1/118			EGPRS Multislot Class23						False			False			4697


			A.1/119			EGPRS Multislot Class24						False			False			4699


			A.1/120			EGPRS Multislot Class25						False			False			4700


			A.1/121			EGPRS Multislot Class26						False			False			4702


			A.1/122			EGPRS Multislot Class27						False			False			4704


			A.1/123			EGPRS Multislot Class28						False			False			4705


			A.1/124			EGPRS Multislot Class29						False			False			4707


			A.1/125			GSM 850 Power Class 2						False			False			4709


			A.1/126			GSM 850 Power Class 3						False			False			4711


			A.1/127			GSM 850 Power Class 4						True			False			4712


			A.1/128			GSM 850 Power Class 5						False			False			4715


			A.1/129			8-PSK GSM Power Class E1						False			False			4717


			A.1/130			8-PSK GSM Power Class E2						False			False			4718


			A.1/131			8-PSK GSM Power Class E3						False			False			4720


			A.1/132			8-PSK DCS Power Class E1						False			False			4721


			A.1/133			8-PSK DCS Power Class E2						False			False			4722


			A.1/134			8-PSK DCS Power Class E3						False			False			4723


			A.1/135			8-PSK PCS Power Class E1						False			False			4724


			A.1/136			8-PSK PCS Power Class E2						True			False			4727


			A.1/137			8-PSK PCS Power Class E3						False			False			4729


			A.1/138			8-PSK GSM 850 Power Class E1						False			False			4730


			A.1/139			8-PSK GSM 850 Power Class E2						True			False			4732


			A.1/140			8-PSK GSM 850 Power Class E3						False			False			4734


			A.1/141			GSM850 and GSM1800 Band Interworking						False			False			4735


			A.1/142			GSM900 and GSM1900 Band Interworking						False			False			4738


			A.1/143			GSM850 and GSM900 Band Interworking						False			False			4740


			A.1/144			DTM/EGPRS Multislot Class 1						False			False			4743


			A.1/145			DTM/EGPRS Multislot Class 5						False			False			4745


			A.1/146			DTM/EGPRS Multislot Class 9						False			False			4748


			A.1/147			Support of singleslot allocation in DTM/EGPRS						False			False			4750


			A.1/148			DTM/GPRS Multislot Class 11						True			False			4752


			A.1/149			GPRS Multislot Class30						False			False			4754


			A.1/150			GPRS Multislot Class31						False			False			4756


			A.1/151			GPRS Multislot Class32						False			False			4757


			A.1/152			GPRS Multislot Class33						False			False			4760


			A.1/153			GPRS Multislot Class34						False			False			4762


			A.1/154			GPRS Multislot Class35						False			False			4765


			A.1/155			GPRS Multislot Class36						False			False			4766


			A.1/156			GPRS Multislot Class37						False			False			4768


			A.1/157			GPRS Multislot Class38						False			False			4770


			A.1/158			GPRS Multislot Class39						False			False			4771


			A.1/159			GPRS Multislot Class40						False			False			4773


			A.1/160			GPRS Multislot Class41						False			False			4775


			A.1/161			GPRS Multislot Class42						False			False			4777


			A.1/162			GPRS Multislot Class43						False			False			4779


			A.1/163			GPRS Multislot Class44						False			False			4781


			A.1/164			GPRS Multislot Class45						False			False			4783


			A.1/165			EGPRS Multislot Class30						False			False			4785


			A.1/166			EGPRS Multislot Class31						False			False			4786


			A.1/167			EGPRS Multislot Class32						False			False			4788


			A.1/168			EGPRS Multislot Class33						False			False			4790


			A.1/169			EGPRS Multislot Class34						False			False			4792


			A.1/170			EGPRS Multislot Class35						False			False			4794


			A.1/171			EGPRS Multislot Class36						False			False			4796


			A.1/172			EGPRS Multislot Class37						False			False			4798


			A.1/173			EGPRS Multislot Class38						False			False			4801


			A.1/174			EGPRS Multislot Class39						False			False			4802


			A.1/175			EGPRS Multislot Class40						False			False			4804


			A.1/176			EGPRS Multislot Class41						False			False			4806


			A.1/177			EGPRS Multislot Class42						False			False			4808


			A.1/178			EGPRS Multislot Class43						False			False			4809


			A.1/179			EGPRS Multislot Class44						False			False			4811


			A.1/180			EGPRS Multislot Class45						False			False			4813


			A.1/181			VOID						False			False			17554


			A.1/182			GSM 710 band						False			False			26170


			A.1/183			T GSM 810 band						False			False			26171


			A.1/184			DTM/EGPRS Multislot Class 11						True			False			26169


			A.1/185			T-GSM 380 band						False			False			29421


			A.1/186			T-GSM 410 band						False			False			29422


			A.1/187			T-GSM 900 band						False			False			29423


			A.1/188			EGPRS Multislot Operation in Uplink Direction						True			False			32519


			A.1/189			GMSK_MULTISLOT_POWER_PROFILE 0						False			False			46992


			A.1/190			GMSK_MULTISLOT_POWER_PROFILE 1						False			False			46993


			A.1/191			GMSK_MULTISLOT_POWER_PROFILE 2						True			False			46994


			A.1/192			GMSK_MULTISLOT_POWER_PROFILE 3						False			False			46995


			A.1/193			8-PSK_MULTISLOT_POWER_PROFILE 0						False			False			46996


			A.1/194			8-PSK_MULTISLOT_POWER_PROFILE 1						False			False			46997


			A.1/195			8-PSK_MULTISLOT_POWER_PROFILE 2						True			False			46998


			A.1/196			8-PSK_MULTISLOT_POWER_PROFILE 3						False			False			46999


			A.1/197			Multislot Capability Reduction for Downlink Dual Carrier of 0 or 1 Timeslots						False			False			47937


			A.1/198			Multislot Capability Reduction for Downlink Dual Carrier of 2 or more Timeslots						False			False			47938


			A.1/199			Support of 16 QAM in the Uplink						False			False			47982


			A.1/200			Revision Level GSM Phase 1						False			False			50845


			A.1/201			Revision Level GSM Phase 2						False			False			50846


			A.1/202			Revision Level  MS supporting R99 or later						True			False			50847


			A.1/203			8-PSK struct						True			False			50848


			A.1/204			8-PSK RF Power Capability 1						True			False			50849


			A.1/205			8-PSK RF Power Capability 2						True			False			50850


			A.1/206			GSM 400 Power Class2						False			False			50851


			A.1/207			GSM 400 Power Class3						False			False			50852


			A.1/208			GSM 400 Power Class4						False			False			50853


			A.1/209			GSM 400 Power Class5						False			False			50854


			A.1/210			UMTS 3.84 Mcps TDD Radio Access Technology Capability						False			False			50855


			A.1/211			CDMA 2000 Radio Access Technology Capability						False			False			50856


			A.1/212			Single Band Support						False			False			50857


			A.1/213			GSM 750 Power Class2						False			False			50858


			A.1/214			GSM 750 Power Class3						False			False			50859


			A.1/215			GSM 750 Power Class4						False			False			50860


			A.1/216			GSM 750 Power Class5						False			False			50861


			A.1/217			UMTS 1.28 Mcps TDD Radio Access Technology Capability						False			False			50862


			A.1/218			GERAN Iu Mode Capabilities						False			False			50863


			A.1/219			TSPC_FLO_Iu_Capability						False			False			50864


			A.1/220			GSM 710 Power Class2						False			False			50865


			A.1/221			GSM 710 Power Class3						False			False			50866


			A.1/222			GSM 710 Power Class4						False			False			50867


			A.1/223			GSM 710 Power Class5						False			False			50868


			A.1/224			E-UTRA FDD support						False			False			50869


			A.1/225			E-UTRA TDD support						False			False			50870


			A.1/226			ECSD Multi Slot class						False			False			50871


			A.1/227			T-GSM 400 Class2						False			False			50872


			A.1/228			T-GSM 400 Class3						False			False			50873


			A.1/229			T-GSM 400 Class4						False			False			50874


			A.1/230			T-GSM 400 Class5						False			False			50875


			A.1/231			T-GSM 810 Class2						False			False			50876


			A.1/232			T-GSM 810 Class3						False			False			50877


			A.1/233			T-GSM 810 Class4						False			False			50878


			A.1/234			T-GSM 810 Class5						False			False			50879


			A.1/235			DTM GPRS Multislot Class 31						False			False			50880


			A.1/236			DTM GPRS Multislot Class 32						False			False			50881


			A.1/237			DTM GPRS Multislot Class 33						False			False			50882


			A.1/238			DTM GPRS Multislot Class 34						False			False			50883


			A.1/239			DTM GPRS Multislot Class 35						False			False			50884


			A.1/240			DTM GPRS Multislot Class 36						False			False			50885


			A.1/241			DTM GPRS Multislot Class 37						False			False			50886


			A.1/242			DTM GPRS Multislot Class 38						False			False			50887


			A.1/243			DTM GPRS Multislot Class 39						False			False			50888


			A.1/244			DTM GPRS Multislot Class 40						False			False			50889


			A.1/245			DTM GPRS Multislot Class 41						False			False			50890


			A.1/246			DTM GPRS Multislot Class 42						False			False			50891


			A.1/247			DTM GPRS Multislot Class 43						False			False			50892


			A.1/248			DTM GPRS Multislot Class 44						False			False			50893


			A.1/249			DTM EGPRS Multislot Class 31						False			False			50894


			A.1/250			DTM EGPRS Multislot Class 32						False			False			50895


			A.1/251			DTM EGPRS Multislot Class 33						False			False			50896


			A.1/252			DTM EGPRS Multislot Class 34						False			False			50897


			A.1/253			DTM EGPRS Multislot Class 35						False			False			50898


			A.1/254			DTM EGPRS Multislot Class 36						False			False			50899


			A.1/255			DTM EGPRS Multislot Class 37						False			False			50900


			A.1/256			DTM EGPRS Multislot Class 38						False			False			50901


			A.1/257			DTM GPRS Multislot Class 6						False			False			50902


			A.1/258			DTM GPRS Multislot Class 10						False			False			50903


			A.1/259			DTM EGPRS Multislot Class10						False			False			50904


			A.1/260			Support of 32 QAM in the Uplink						False			False			50905


			A.1/261			DTM EGPRS Multislot Class 41									False			60364


			A.1/262			DTM EGPRS Multislot Class 42									False			60365


			A.1/263			DTM EGPRS Multislot Class 43									False			60366


			A.1/264			DTM EGPRS Multislot Class 44									False			60367


			A.1/265			EFTA Alternative multislot Class 19									False			60368


			A.1/266			EFTA Alternative multislot Class 20									False			60369


			A.1/267			EFTA Alternative multislot Class 21									False			60370


			A.1/268			EFTA Alternative multislot Class 22									False			60371


			A.1/269			EFTA Alternative multislot Class 23									False			60372


			A.1/270			EFTA Alternative multislot Class 24									False			60373


			A.1/271			EFTA Alternative multislot Class 25									False			60374


			A.1/272			EFTA Alternative multislot Class 26									False			60375


			A.1/273			EFTA Alternative multislot Class 27									False			60376


			A.1/274			EFTA Alternative multislot Class 28									False			60377


			A.1/275			EFTA Alternative multislot Class 29									False			60379


			A.1/276			EFTA Alternative multislot Class 1									False			79744


			A.1/277			EFTA Alternative multislot Class 2									False			79745


			A.1/278			EFTA Alternative multislot Class 3									False			79746


			A.1/279			DTM EGPRS capable of 8PSK in Uplink, of all Multislot classes			TSPC_Type_DTM_EGPRS_8PSK_uplink						False			105958


			A.1/280			ECSD capable of 8PSK in Uplink, of all Multislot classes			TSPC_Type_ECSD_8PSK_uplink						False			105959


			A.1b/1			Release of GPRS supported.						Release_7			False			4823


			A.1b/2			Release of AMR supported.						Release_7			False			4825


			A.1b/3			Release of EGPRS supported.						Release_7			False			4827


			A.1b/4			Release of RRLP supported.						Not_supported			False			46989


			A.1b/5			Release of Higher Layer supported.						Release_7			False			47001


			A.1b/6			Release of Acoustic implementation supported.						Not_supported			False			47939


			A.2/1			Display of Called Number						True			False			4491


			A.2/2			Indication of Call Progress Signals						True			False			4494


			A.2/3			Country/PLMN Indication						True			False			4497


			A.2/4			Country/PLMN Selection						True			True			4500


			A.2/5			Keypad						True			False			4503


			A.2/6			IMEI						True			True			4504


			A.2/7			Short Message Overflow Indication						True			True			4505


			A.2/8			DTE /DCE Interface						True			False			4506


			A.2/9			ISDN 'S' Interface						False			False			4510


			A.2/10			International Access Function						True			False			4512


			A.2/11			Service Indicator						True			False			4514


			A.2/12			Autocalling restriction capabilities						False			False			4518


			A.2/13			Dual Tone Multi Frequency function						True			False			4520


			A.2/14			Subscription Identity Management						True			True			4523


			A.2/15			On/Off switch						True			False			4525


			A.2/16			Subaddress						False			False			4527


			A.2/17			Support of Encryption A5/1						True			True			4529


			A.2/18			Void						True			False			4531


			A.2/19			Short Message Service Cell Broadcast DRX						True			False			4533


			A.2/20			Abbreviated Dialling						True			False			4534


			A.2/21			Fixed Dialling Number						True			False			4536


			A.2/22			Barring of Outgoing Calls						True			False			4538


			A.2/23			DTMF Control Digits Separator						True			False			4540


			A.2/24			Selection of Directory No in Short Messages						False			False			4542


			A.2/25			Last Numbers Dialled						True			False			4545


			A.2/26			At least one autocalling feature						False			False			4546


			A.2/27			Alphanumeric display						True			False			4548


			A.2/28			Other means of display						False			False			4551


			A.2/29			Speech indicator						False			False			4553


			A.2/30			Support of the extended Short message cell broadcast channel						False			False			4556


			A.2/31			Support of Additional Call Set-up MMI Procedures						False			False			4558


			A.2/32			Void									False			4560


			A.2/33			Ciphering Indicator						True			False			4562


			A.2/34			Network						False			False			4565


			A.2/35			ME-SIM lock						True			False			4567


			A.2/36			Service Dialling Numbers						True			False			4568


			A.2/37			Extended timing advance						False			False			4571


			A.2/38			Support of SoLSA 						False			False			4574


			A.2/39			Audible Indication of Service Tones						False			False			4576


			A.2/40			Autocalling_Cause 27 Implemented in Cat 3						False			False			4578


			A.2/41			Support of GPRS						True			False			4580


			A.2/42			Support of EGPRS						True			False			4581


			A.2/43			Support of GPRS Encryption						True			False			4583


			A.2/44			Control of Supplementary Services						True			False			4586


			A.2/45			Short message						True			False			4588


			A.2/46			Emergency calls capabilities						True			False			4590


			A.2/47			GPRS operation mode class A						False			False			4592


			A.2/48			GPRS operation mode class B						True			False			4595


			A.2/49			GPRS operation mode class C						False			False			4597


			A.2/50			MS supporting SMS over GPRS						True			False			4599


			A.2/52			Void						True			False			4601


			A.2/53			Support of ECSD						False			False			4604


			A.2/54			GPRS test mode A						True			False			4606


			A.2/55			GPRS test mode B						True			False			4608


			A.2/56			EGPRS test mode						True			False			4611


			A.2/57			Support of MS-Assisted E-OTD						False			False			4613


			A.2/58			Non-zero value of Non_DRX_Timer						True			False			4615


			A.2/59			Support of MS-Based A-GPS L1 C/A						False			False			4618


			A.2/60			Support of MS-Assisted A-GPS L1 C/A						False			False			4620


			A.2/61			Void						False			False			4622


			A.2/62			Support of DTM/GPRS						True			False			4625


			A.2/63			Support MS Assisted EOTD Performance for GMSK						False			False			4630


			A.2/64			Support MS Assisted EOTD Performance for 8PSK						False			False			4628


			A.2/65			Support of EGPRS Packet Access enhancement						True			False			4632


			A.2/66			Void						True			False			4634


			A.2/67			Support of MT SMS over GPRS						True			False			4636


			A.2/68			Void						True			False			4640


			A.2/69			Support of DTM/EGPRS						True			False			4638


			A.2/70			Support of Extended dynamic allocation						True			False			4641


			A.2/71			Support of GAN A/Gb mode						False			False			4644


			A.2/72			Support of GERAN FEATURE PACKAGE 1			Rel-4
			True			False			20087


			A.2/73			Support of Encryption A5/3			Rel-6
			True			False			20086


			A.2/74			Support of Time Fine Assistance						False			False			29425


			A.2/75			Support of Encryption GEA2						True			False			29428


			A.2/76			Support of Encryption GEA3						True			False			29429


			A.2/77			Use of R99 Emergency numbers						True			False			29427


			A.2/78			Support of GERAN FEATURE PACKAGE 2						False			False			32524


			A.2/79			Support of GAN to UTRAN CS Handover						False			False			32522


			A.2/80			Support of UTRAN to GAN CS Handover						False			False			32521


			A.2/81			Support of Enhanced DTM CS						False			False			32531


			A.2/82			Support of PS Handover						True			False			43412


			A.2/83			Support of simultaneous CS and PS services in GAN						False			False			43415


			A.2/84			Support of Latency reductions						False			False			46990


			A.2/85			Support of Downlink Dual Carrier						False			False			47000


			A.2/86			Support of UEA2 and UIA2						True			False			47979


			A.2/87			Support of Encryption A5/4						False			False			47980


			A.2/88			Support of Encryption GEA4						False			False			47981


			A.2/89			Support of EGPRS2A						False			False			47983


			A.2/90			Support of EGPRS2B						False			False			47984


			A.2/91			eCall only equipment						False			False			47985


			A.2/92			eCall Support on MS						False			False			47986


			A.2/93			Support of DTM during Downlink Dual Carrier						False			False			50834


			A.2/94			Support of MS-Based A-GANSS						False			False			50909


			A.2/95			Support of MS-Assisted A-GANSS						False			False			50910


			A.2/96			Support for GLONASS						False			False			50906


			A.2/97			Support for Modernized GPS						False			False			50907


			A.2/98			Support for Galileo						False			False			50908


			A.2/99			Support of CS domain in GAN Iu mode						False			False			50837


			A.2/100			Support of PS domain in GAN Iu mode						False			False			50838


			A.2/101			Support of GAN Iu mode						False			False			50842


			A.2/102			Support of MS-Based E-OTD						False			False			53332


			A.2/103			Additional Positioning Capabilities						False			False			53333


			A.2/104			Ciphering Mode Setting Capability						True			False			53334


			A.2/105			Support of PS Handover to GAN						False			False			53335


			A.2/106			Support of Multiple TBFs						False			False			53336


			A.2/107			Void						True			False			53337


			A.2/108			Support of
  Extended RLC/MAC control message segmentation						True			False			53338


			A.2/109			Support of DTM
  Handover						False			False			53339


			A.2/110			Support of
  Flexible Timeslot Assignment						True			False			53340


			A.2/111			Support of RLC Non-persistent Mode						False			False			53341


			A.2/112			Support of E-UTRA
  CCN						False			False			53342


			A.2/113			Support of PS
  Handover to E-UTRA						False			False			53343


			A.2/114			Support of
  EGPRS2A Uplink						False			False			53344


			A.2/115			Support of
  EGPRS2A Downlink						False			False			53345


			A.2/116			Support of
  EGPRS2B Uplink						False			False			53346


			A.2/117			Support of
  EGPRS2B Downlink						False			False			53347


			A.2/118			Support of
  Indication of Upper Layer PDU Start Capability for RLC UM						False			False			53348


			A.2/119			Support of
  Enhanced Multiplexing for Single TBF						False			False			53349


			A.2/120			Support of
  Multiple TTI configurations						False			False			53350


			A.2/121			Support of VAMOS Type 1									False			60380


			A.2/122			Support of VAMOS Type 2									False			60381


			A.2/123			Support of EFTA									False			60382


			A.2/124			Support of Fast Downlink Frequency Switching Capability									False			72076


			A.2/125			eCall Only subscription support						False			False			72077


			A.2/126			Support of TIGHTER for speech and signalling channels									False			72078


			A.2/127			Support of TIGHTER for GPRS and EGPRS    									False			72079


			A.2/128			Support of TIGHTER for EGPRS2									False			72080


			A.2/129			Support of DTR									False			79747


			A.2/130			Support of FANR capability									False			79748


			A.2/131			Support of Selective Ciphering of Downlink SACCH									False			82905


			A.2/132			Support of Priority based Reselection									False			82906


			A.2/133			Support of UTRA CSG Cells Reporting									False			82907


			A.2/134			Support of IPA capability									False			87730


			A.2/135			Support of Encryption GEA1									False			87731


			A.2/136			Support of Low Access Priority and Extended Access Barring			TSPC_LAP_EAB						False			105960


			A.2/137			Support of MinimumPeriodicSearchTimer			TSPC_MinimumPeriodicSearchTimer						False			105961


			A.2/138			Support of NMO_I_Behaviour			TSPC_NMO_I_Behaviour						False			105962


			A.2/139			Support of AttachWithIMSI			TSPC_AttachWithIMSI						False			105963


			A.2/140			Supports timer T3312 extended value			TSPC_T3312Extended						False			105964


			A.3/1			Telephony						True			False			4648


			A.3/2			Emergency Call						True			False			4650


			A.3/3			Short Message MT/PP						True			False			4652


			A.3/4			Short Message MO/PP						True			False			4654


			A.3/5			SMS Cell Broadcast						True			False			4656


			A.3/6			Teleservice Alternate Speech and G3 fax						False			False			4659


			A.3/7			Teleservice Automatic G3 fax						False			False			4662


			A.3/8			Voice Group Call Service (VGCS)						False			False			4664


			A.3/9			Voice Broadcast Service (VBS)						False			False			4667


			A.3/10			SMS description						True			False			4669


			A.4/1			Data circuit duplex async. 300 bit/s						False			False			4676


			A.4/2			Data circuit duplex async. 1 200 bit/s.						False			False			4678


			A.4/3			Data circuit duplex async. 1 200/75 bit/s.						False			False			4680


			A.4/4			Data circuit duplex async. 2 400 bit/s.						True			False			4682


			A.4/5			Data circuit duplex async. 4 800 bit/s.						True			False			4684


			A.4/6			Data circuit duplex async. 9 600 bit/s.						True			False			4686


			A.4/7			Data circuit duplex sync. 1 200 bit/s.						False			False			4688


			A.4/8			Data circuit duplex sync. 2 400 bit/s.						False			False			4690


			A.4/9			Data circuit duplex sync. 4 800 bit/s.						False			False			4692


			A.4/10			Data circuit duplex sync. 9 600 bit/s.						False			False			4694


			A.4/11			PAD Access 300 bit/s.						False			False			4696


			A.4/12			PAD Access 1 200 bit/s.						False			False			4698


			A.4/13			PAD Access 1 200/75 bits/s.						False			False			4701


			A.4/14			PAD Access 2 400 bit/s.						False			False			4703


			A.4/15			PAD Access 4 800 bit/s.						False			False			4706


			A.4/16			PAD Access 9 600 bit/s.						False			False			4708


			A.4/17			Packet Access 2 400 bit/s.						False			False			4710


			A.4/18			Packet Access 4 800 bit/s.						False			False			4713


			A.4/19			Packet Access 9 600 bit/s.						False			False			4714


			A.4/20			Alternate Speech/Data.						False			False			4716


			A.4/21			Speech Followed by Data.						False			False			4719


			A.4/22			GPRS						True			False			4725


			A.4/23			Bluetooth data rate						False			False			4726


			A.4/24			WLAN data rate						False			False			4728


			A.5/1			Calling Line Identification Presentation						True			False			4733


			A.5/2			Calling Line Identification Restriction						True			False			4736


			A.5/3			Connected Line Identification Presentation						True			False			4737


			A.5/4			Connected Line Identification Restriction						True			False			4739


			A.5/5			Call Forwarding Unconditional						True			False			4741


			A.5/6			Call Forwarding on Mobile Subscriber Busy						True			False			4742


			A.5/7			Call Forwarding on No Reply						True			False			4744


			A.5/8			Call Forwarding on Mobile Subscriber Not Reachable						True			False			4746


			A.5/9			Call Waiting						True			False			4747


			A.5/10			Call Hold						True			False			4749


			A.5/11			Multi Party Service						True			False			4751


			A.5/12			Closed User Group						True			False			4753


			A.5/13			Advice of Charge (Information)						False			False			4755


			A.5/14			Advice of Charge (Charging)						False			False			4758


			A.5/15			Barring of All Outgoing Calls						True			False			4759


			A.5/16			Barring of Outgoing International Calls						True			False			4761


			A.5/17			Barring of Outgoing International Calls except those directed to the Home PLMN Country						True			False			4763


			A.5/18			Barring of All Incoming Calls						True			False			4764


			A.5/19			Barring of Incoming Calls when Roaming Outside the Home PLMN Country						True			False			4767


			A.5/20			Unstructured SS Data						True			False			4769


			A.5/21			Enhanced Multi Level Precedence and Pre emption service (eMLPP)						False			False			4772


			A.5/22			Call Deflection						True			False			4774


			A.5/23			User-to-User signalling						False			False			4776


			A.5/24			Explicit Call Transfer						True			False			4778


			A.5/25			Implicit UUS1						False			False			4780


			A.5/26			Sending of implicit UUS1 in the ALERTING message						False			False			4782


			A.5/27			Sending of implicit UUS1 in the CONNECT message						False			False			4784


			A.5/28			Follow Me						False			False			4787


			A.5/29			User-to-Dispatcher Information						False			False			4789


			A.5/30			Compressed User-to-Dispatcher						False			False			4791


			A.5/31			Completion of Calls to Busy SS						False			False			4793


			A.5/32			Completion of Calls to Busy Requests						False			False			4795


			A.5/33			Support of Private Numbering Plan SS						False			False			4797


			A.5/34			Support of Private Numbering Plan, Numbering Plans						False			False			4799


			A.5/35			Name Identification SS						False			False			4800


			A.5/36			Void									False			72081


			A.5/37			Support of MO-LR request for a position estimate						False			False			39668


			A.5/38 			Support of MO-LR request for transfer to 3rd party						False			False			39671


			A.5/39			Support of MT-LR LCS Privacy and Notification						False			False			41947


			A.5/40			Support of MO-LR request for assistance data						False			False			43413


			A.6/1			Bearer Service 21(20) .. 26, unrestricted digital information transfer capability.						True			False			4830


			A.6/2			Bearer Service 21(20) .. 26, 3.1 kHz audio ex-PLMN information transfer capability.						True			False			4832


			A.6/3			Bearer Service 31(30) .. 34, unrestricted digital information transfer capability; Non-X.32 Cases (BS 31 .. BS 34).						False			False			4833


			A.6/4			Bearer Service 31(30) .. 34, unrestricted digital information transfer capability; X.32 Cases.						False			False			4834


			A.6/5			Bearer Service 31(30) .. 34, 3.1 kHz audio ex-PLMN information transfer capability; Non-X.32 Cases.						False			False			4837


			A.6/6			Bearer Service 31(30) .. 34, 3.1 kHz audio ex-PLMN information transfer capability; X.32 Cases.						False			False			4839


			A.6/7			Bearer Service 41(40)..46, PAD Access Asynchronous.						False			False			4840


			A.6/8			Bearer Service 51(50)..53, Data Packet Duplex Synchronous.						False			False			4842


			A.6/9			Bearer Service 61, Alternate Speech/Data, 'Speech'.						False			False			4844


			A.6/10			Bearer Service 61, Alternate Speech/Data, .3.1 kHz audio ex-PLMN information transfer capability; Asynchronous.						False			False			4845


			A.6/11			Bearer Service 61, Alternate Speech/Data, .3.1 kHz audio ex-PLMN information transfer capability; Synchronous.						False			False			4847


			A.6/12			Bearer Service 81, Speech followed by Data, 'Speech'.						False			False			4849


			A.6/13			Bearer Service 81, Speech followed by Data, .3.1 kHz audio ex-PLMN information transfer capability; Asynchronous.						False			False			4851


			A.6/14			Bearer Service 81, Speech followed by Data, .3.1 kHz audio ex-PLMN information transfer capability; Synchronous.						False			False			4853


			A.6/15			Teleservice 11..12, Speech.						True			False			4854


			A.6/16			Teleservice 61, Alternate Speech and Facsimile group 3; 'Speech'.						False			False			4855


			A.6/17			Teleservice 61, Alternate Speech and Facsimile group 3; Facsimile group 3.						False			False			4856


			A.6/18			Teleservice 62,Automatic Facsimile group 3						False			False			4857


			A.7/1			Signalling Access Protocol (SAP)						I.440			False			4803


			A.7/2			Connection Element (CE)						NT,bothNT,T,bothT			False			4805


			A.7/3			User Info Layer 2 Protocol (UIL2P)						Supported			False			4807


			A.7/4			Number of Data Bits(NDB)						8_bits			False			4810


			A.7/5			Parity Information (NPB)						none			False			4812


			A.7/6			Number of Stop Bits (NSB)						1_bit			False			4814


			A.7/7			Radio Channel Requirement (RCR)						FR			False			4815


			A.7/8			Intermediate Rate (IR)						8kbps,16kbps			False			4816


			A.7/9			User Rate (UR)						2.4,4.8,9.6			False			4817


			A.7/10			Fixed Network User Rate (FNUR)						Not_supported			False			4818


			A.7/10a			All allowed combinations						False			False			4858


			A.7/11			Wanted Air Interface User Rate (WAIUR)						Not_supported			False			4819


			A.7/12			User Initiated Modification Indication (UIMI)						Not_supported			False			4820


			A.7/13			Maximum number of Traffic Channels (MaxNumTCH)						Not_supported			False			4821


			A.8/1			Signalling Access Protocol (SAP)						I.440			False			4822


			A.8/2			Connection Element (CE)						NT,bothNT,T,bothT			False			4824


			A.8/3			User Info Layer 2 Protocol (UIL2P)						Supported			False			4826


			A.8/4			Number of Data Bits (NDB)						8_bits			False			4828


			A.8/5			Parity Information (NPB)						none			False			4829


			A.8/6			Number of Stop Bits (NSB)						1_bit			False			4831


			A.8/7			Radio Channel Requirement (RCR)						FR			False			4835


			A.8/8			Intermediate Rate (IR)						8kbps,16kbps			False			4836


			A.8/9			User Rate (UR)						2.4,4.8,9.6			False			4838


			A.8/10			Modem Type (MT)						V.22bis,V26ter,V32,auto			False			4841


			A.8/11			Fixed Network User Rate (FNUR)						Not_supported			False			4843


			A.8/11a			All allowed combinations						False			False			4860


			A.8/12			Wanted Air Interface User Rate (WAIUR)						Not_supported			False			4846


			A.8/13			Acceptable channel codings (ACC)						Not_supported			False			4848


			A.8/14			User Initiated Modification Indication (UIMI)						Not_supported			False			4850


			A.8/15			Maximum number of Traffic Channels (MaxNumTCH)						Not_supported			False			4852


			A.9/1			Signalling Access Protocol (SAP).						Not_supported			False			4859


			A.9/2			Radio Channel Requirement (RCR).						Not_supported			False			4861


			A.9/3			Intermediate Rate (IR).						Not_supported			False			4862


			A.9/4			User Rate (UR).						Not_supported			False			4864


			A.9/5			Fixed Network User Rate (FNUR)						Not_supported			False			4865


			A.9/5a			all allowed combinations 									False			4872


			A.9/6			Acceptable channel codings (ACC)						Not_supported			False			4867


			A.9/7			Maximum number of Traffic Channels (MaxNumTCH)						Not_supported			False			4869


			A.10/1			Radio Channel Requirement (RCR)						Not_supported			False			4863


			A.10/2			Intermediate Rate (IR)						Not_supported			False			4866


			A.10/3			User Rate (UR)						Not_supported			False			4868


			A.10/4			User Info Layer 2 Protocol (UIL2P)						Not_supported			False			4870


			A.10/4a			All allowed combinations 									False			4883


			A.10/5			Rate Adaptation (RA)						Not_supported			False			4871


			A.10/6			Fixed Network User Rate (FNUR)						Not_supported			False			4873


			A.10/7			Wanted Air Interface User Rate (WAIUR)						Not_supported			False			4875


			A.10/8			User Initiated Modification Indication (UIMI)						Not_supported			False			4877


			A.10/9			Acceptable channel codings (ACC)						Not_supported			False			4878


			A.10/10			Maximum number of Traffic Channels (MaxNumTCH)						Not_supported			False			4880


			A.10a/1			Signalling Access Protocol (SAP).						Not_supported			False			5110


			A.10a/2			Fixed Network User Rate (FNUR)						Not_supported			False			5111


			A.10a/3			all allowed combinations according to 3GPP TS 07.01 B.1.3.1.4 (3GPP TS 27.001) implemented (if not, provide detailed description).									False			5112


			A.10b/1			Signalling Access Protocol (SAP)						Not_supported			False			4886


			A.10b/2			Fixed Network User Rate (FNUR)						Not_supported			False			4888


			A.10b/3			Maximum number of Traffic Channels (MaxNumTCH)						Not_supported			False			4889


			A.10b/4			all allowed combinations according to 3GPP TS 07.01 B.1.3.1.5 (3GPP TS 27.001) implemented (if not, provide detailed description).									False			5113


			A.11/1			Radio Channel Requirement (RCR).						Not_supported			False			4874


			A.11/2			Intermediate Rate (IR).						Not_supported			False			4876


			A.11/3			User Rate (UR).						Not_supported			False			4879


			A.11/4			Modem Type (MT).						Not_supported			False			4881


			A.11/5			Other Modem Type (OMT)						Not_supported			False			4882


			A.11/5a			all allowed combinations 									False			4890


			A.11/6			Fixed Network User Rate (FNUR)						Not_supported			False			4884


			A.11/7			Acceptable channel codings (ACC)						Not_supported			False			4885


			A.11/8			Maximum number of Traffic Channels (MaxNumTCH)						Not_supported			False			4887


			A.12/1			Connection Element (CE)						Not_supported			False			4891


			A.12/2			Radio Channel Requirement (RCR)						Not_supported			False			4892


			A.12/3			Intermediate Rate (IR)						Not_supported			False			4894


			A.12/4			User Rate (UR)						Not_supported			False			4896


			A.12/5			Modem Type (MT)						Not_supported			False			4898


			A.12/6			Other Modem Type (OMT)						Not_supported			False			4900


			A.12/6a			All allowed combinations									False			4913


			A.12/7			Fixed Network User Rate (FNUR)						Not_supported			False			4903


			A.12/8			Wanted Air Interface User Rate (WAIUR)						Not_supported			False			4905


			A.12/9			Acceptable channel codings (ACC)						Not_supported			False			4907


			A.12/10			User Initiated Modification Indication (UIMI)						Not_supported			False			4909


			A.12/11			Maximum number of Traffic Channels (MaxNumTCH)						Not_supported			False			4911


			A.13/1			Connection Element (CE).						Not_supported			False			4893


			A.13/2			User Info Layer 2 Protocol (UIL2P).						Not_supported			False			4895


			A.13/3			Maximum number of Traffic Channels (MaxNumTCH)						False			False			4915


			A.13/3			Number of Data Bits(NDB).									False			4897


			A.13/4			Parity Information (NPB).						Not_supported			False			4899


			A.13/5			Number of Stop Bits (NSB).						Not_supported			False			4901


			A.13/6			Radio Channel Requirement (RCR).						Not_supported			False			4902


			A.13/7			Intermediate Rate (IR).						Not_supported			False			4904


			A.13/8			User Rate (UR).						Not_supported			False			4906


			A.13/9			Fixed Network User Rate (FNUR)						Not_supported			False			4908


			A.13/9a			all allowed combinations 									False			4917


			A.13/10			Wanted Air Interface User Rate (WAIUR)						Not_supported			False			4910


			A.13/11			Acceptable channel codings (ACC)						Not_supported			False			4912


			A.13/12			User Initiated Modification Indication (UIMI)						Not_supported			False			4914


			A.13/13			Maximum number of Traffic Channels (MaxNumTCH)						Not_supported			False			5109


			A.14/1			Radio Channel Requirement (RCR)						Not_supported			False			4916


			A.14/2			Intermediate Rate (IR)						Not_supported			False			4918


			A.14/3			User Rate (UR)						Not_supported			False			4920


			A.14/4			Fixed Network User Rate (FNUR)						Not_supported			False			4922


			A.14/4a			All allowed combinations									False			4934


			A.14/5			Wanted Air Interface User Rate (WAIUR)						Not_supported			False			4925


			A.14/6			Acceptable channel codings (ACC)						Not_supported			False			4927


			A.14/7			User Initiated Modification Indication (UIMI)						Not_supported			False			4930


			A.14/8			Maximum number of Traffic Channels (MaxNumTCH)						Not_supported			False			4931


			A.15/1			Radio Channel Requirement (RCR).						Not_supported			False			4919


			A.16/1			Connection Element (CE).						Not_supported			False			4921


			A.16/2			User Info Layer 2 Protocol (UIL2P).						Not_supported			False			4923


			A.16/3			Number of Data Bits (NDB).						Not_supported			False			4924


			A.16/4			Parity Information (NPB).						Not_supported			False			4926


			A.16/5			Number of Stop Bits (NSB).						Not_supported			False			4928


			A.16/6			Radio Channel Requirement (RCR).						Not_supported			False			4929


			A.16/7			Intermediate Rate (IR).						Not_supported			False			4932


			A.16/8			User Rate (UR).						Not_supported			False			4933


			A.16/9			Modem Type (MT).						Not_supported			False			4935


			A.16/10			all allowed combinations 									False			4936


			A.17/1			Radio Channel Requirement (RCR)						Not_supported			False			4937


			A.17/2			Intermediate Rate (IR)						Not_supported			False			4938


			A.17/3			User Rate (UR)						Not_supported			False			4940


			A.17/4			Modem Type (MT)						Not_supported			False			4943


			A.17/5			All allowed combinations									False			4946


			A.18/1			Radio Channel Requirement (RCR).						Not_supported			False			4939


			A.19/1			Connection Element (CE).						Not_supported			False			4941


			A.19/2			User Info Layer 2 Protocol (UIL2P).						Not_supported			False			4942


			A.19/3			Number of Data Bits(NDB).						Not_supported			False			4944


			A.19/4			Parity Information (NPB).						Not_supported			False			4945


			A.19/5			Number of Stop Bits (NSB).						Not_supported			False			4948


			A.19/6			Radio Channel Requirement (RCR).						Not_supported			False			4947


			A.19/7			Intermediate Rate (IR).						Not_supported			False			4950


			A.19/8			User Rate (UR).						Not_supported			False			4952


			A.19/9			Modem Type (MT).						Not_supported			False			4953


			A.19/10			all allowed combinations 									False			4955


			A.20/1			Radio Channel Requirement (RCR)						Not_supported			False			4949


			A.20/2			Intermediate Rate (IR)						Not_supported			False			4951


			A.20/3			User Rate (UR)						Not_supported			False			4954


			A.20/4			Modem Type (MT)						Not_supported			False			4956


			A.20/5			All allowed combinations 									False			4958


			A.21/1			Radio Channel Requirement (RCR).						dualFR			False			4957


			A.22/1			Radio Channel Requirement (RCR).						Not_supported			False			4959


			A.23/1			Connection Element (CE)						Not_supported			False			4960


			A.23/2			User Info Layer 2 Protocol (UIL2P)						Not_supported			False			4962


			A.23/3			Intermediate Rate (IR)						Not_supported			False			4965


			A.23/4			User Rate (UR)						Not_supported			False			4967


			A.23/5			All allowed combinations									False			4969


			A.24/1			Connection Element (CE).						Not_supported			False			4961


			A.24/2			User Info Layer 2 Protocol (UIL2P).						Not_supported			False			4963


			A.24/3			Intermediate Rate (IR).						Not_supported			False			4964


			A.24/4			User Rate (UR).						Not_supported			False			4966


			A.24/5			all allowed combinations 									False			4968


			A.25/1			at least one half rate service.						True			False			4972


			A.25/2			Speech supported for Full rate version 1 (GSM FR).						True			False			4974


			A.25/3			Speech supported for Half rate version 1 (GSM HR).						False			False			4976


			A.25/4			at least one data service.						True			False			4978


			A.25/5			at least one full rate data service.						True			False			4980


			A.25/6			at least one half rate data service.						False			False			4982


			A.25/7			at least one non transparent data service.						True			False			4983


			A.25/8			at least one transparent data service.						True			False			4985


			A.25/9			only transparent data service 						False			False			4986


			A.25/10			at least one asynchronous data service.						True			False			4989


			A.25/11			at least one asynchronous non transparent data service.						True			False			4991


			A.25/12			2.4 k full rate data mode.						True			False			4992


			A.25/13			2.4 k half rate data mode.						False			False			4994


			A.25/14			4.8 k full rate data mode.						True			False			4995


			A.25/15			4.8 k half rate data mode.						False			False			4997


			A.25/16			9.6 k full rate data mode.						True			False			4998


			A.25/17			non transparent service with full rate channel at a user rate of 4.8 kbit/s.						True			False			5000


			A.25/18			at least one bearer capability.						True			False			5002


			A.25/19			at least one MT circuit switched basic service.						True			False			5004


			A.25/20			at least one MO circuit switched basic service.						True			False			5005


			A.25/21			only SDCCH.						False			False			5007


			A.25/22			at least one service on traffic channel supported						True			False			5009


			A.25/23			dual rate ratio channel types (no relation to supported speech codecs).						True			False			5010


			A.25/24			only full rate radio channel type (no relation to supported speech codecs).						False			False			5012


			A.25/25			at least one teleservice.						True			False			5013


			A.25/26			CC protocol for at least one BC.						True			False			5015


			A.25/27			only circuit switched basic service supported by the mobile is emergency call.						False			False			5017


			A.25/28			Fax Error Correction Mode.						False			False			5018


			A.25/29			at least one supplementary service.						True			False			5020


			A.25/30			non call related supplementary service.						True			False			5022


			A.25/31			at least one short message service.						True			False			5023


			A.25/32			(SMS) reply procedure.						True			False			5025


			A.25/33			replace SMS.						True			False			5027


			A.25/34			display of received SMS.						True			False			5028


			A.25/35			SMS status report capabilities.						True			False			5031


			A.25/36			Storing of short messages in the SIM.						True			False			5033


			A.25/37			Storing of short messages in the ME.						False			False			5035


			A.25/38			detach on power down.						True			False			5036


			A.25/39			detach on SIM remove.						True			False			5038


			A.25/40			SIM removable without power down.						True			False			5040


			A.25/41			ID 1 SIM.						False			False			5041


			A.25/42			Plug-In SIM.						True			False			5043


			A.25/43			Disable PIN feature.						True			False			5045


			A.25/44			PIN2 feature.						True			False			5046


			A.25/45			Feature requiring entry of PIN2.						True			False			5048


			A.25/46			Chars 0 9, *, # supported						True			False			5049


			A.25/47			A, B, C, D chars. supported						True			False			5050


			A.25/48			automatically enter automatic selection of PLMN mode.						True			False			5052


			A.25/49			alerting indication to the user.						True			False			5054


			A.25/50			Appl. Layer is always running.						False			False			5055


			A.25/51			Immediate connect supported for all circuit switched basic services.						False			False			5057


			A.25/52			In-Call modification.						True			False			5058


			A.25/53			follow-on request procedure.						True			False			5060


			A.25/54			refusal of call.						True			False			5062


			A.25/55			RF amplification.						False			False			5064


			A.25/56			Number of B-party number for autocalling is greater than the number of entries in the blacklist.						False			False			5065


			A.25/57			Handset MS supporting speech.						False			False			5067


			A.25/58			MT2 Configuration.						True			False			5069


			A.25/59			MT2 Configuration or any other possibility to send data over Um interface.						True			False			5070


			A.25/60			Permanent Antenna Connector.						True			False			5072


			A.25/61			Pseudo-synchronized handover supported.						False			False			5074


			A.25/62			5V only SIM/ME interface.						False			False			5076


			A.25/63			3V only SIM/ME interface.						False			False			5077


			A.25/64			3V/5V SIM/ME interface.						False			False			5078


			A.25/65			Speech supported for Full rate version 2 (GSM EFR).						True			False			5079


			A.25/66a			RLP supports non default parameters						True			False			4970


			A.25/66b			Support of listening to voice broadcast calls (VBS listening)						False			False			4971


			A.25/67			Support of originating voice broadcast call (VBS originating)						False			False			4973


			A.25/68			Support of listening to voice group calls (VGCS listening)						False			False			4975


			A.25/69			Support of talking in voice group calls (VGCS talking)						False			False			4977


			A.25/70			Support of originating voice group call (VGCS originating)						False			False			4979


			A.25/71			Support reduced NCH monitoring						False			False			4981


			A.25/72			14.4 k data mode						False			False			4984


			A.25/73			Implementation of cause number 27 of busy autocalling in category 2						True			False			4987


			A.25/74			Implementation of cause number 27 of busy autocalling in category 3						False			False			4988


			A.25/75			VOID						False			False			4990


			A.25/76			Artificial ear type 1						False			False			4993


			A.25/77			Artificial ear type 3.2, Low leak option						False			False			4996


			A.25/78			Artificial ear type 3.4						False			False			4999


			A.25/79			Speech supported for Full rate version 3 (FR AMR)						True			False			5001


			A.25/80			NCH monitoring in group receive mode						False			False			5003


			A.25/81			NCH monitoring in group transmit mode						False			False			5006


			A.25/82			NCH monitoring in dedicated mode						False			False			5008


			A.25/83			Support of one PDP context activation						True			False			5011


			A.25/84			Support of more than one PDP context activation						True			False			5014


			A.25/85			Support of more than one PDP context activation simultaneously on the same SAPI						True			False			5016


			A.25/86			Support of GPRS data compression						False			False			5019


			A.25/87			Support of GPRS header compression						True			False			5021


			A.25/88			Support of Network requested PDP context activation						False			False			5024


			A.25/89			Support for user settings of minimum QoS						True			False			5026


			A.25/90			Automatic GPRS attach procedure at switch-on/power-on						True			False			5029


			A.25/91			MMI controlled attach/detach procedures for non-GPRS services						True			False			5030


			A.25/92			Automatic attach procedure when MS identity cannot derived by the network						True			False			5032


			A.25/93			Automatic MM IMSI attach procedure at switch-on/power-on						True			False			5034


			A.25/94			Support of SIM Application Toolkit						True			False			5037


			A.25/95			1,8V only SIM/ME interface						False			False			5039


			A.25/96			1,8V/3V SIM/ME interface						True			False			5042


			A.25/97			Multiple SM MO/PP on same RR link						False			False			5044


			A.25/98			Support of stored list cell selection						True			False			5047


			A.25/99			At least one service not support immediate connection						True			False			5051


			A.25/102			EFR_EmgCallSetup message contains the bearer capability						False			False			5053


			A.25/103			Support of MonitorPCH_GroupTransmitMode						False			False			5056


			A.25/104			Integral_Antenna						False			False			5059


			A.25/105			User requested combined GPRS and non-GPRS detached without powering off						True			False			5061


			A.25/106			User requested non-GPRS detached						True			False			5063


			A.25/107			Artificial ear type 3.2, High leak option						False			False			5066


			A.25/108			Artificial ear type 3.3						False			False			5068


			A.25/109			Support of Multiple SMS						True			False			5071


			A.25/110			Cell Reselection after T3184 Expiry						False			False			5073


			A.25/111			GPRS attach attempted automatically due to outstanding request						True			False			5075


			A.25/112			Speech supported for Half rate version 3 (HR AMR)						False			False			5080


			A.25/113			AMR LoopBack Modes						True			False			5081


			A.25/114			TTY services						False			False			5082


			A.25/115			Support of Secondary PDP Context Activation						False			False			5083


			A.25/116			Support of MO SMS Concatenation						True			False			5084


			A.25/117			Support of MT SMS Concatenation						True			False			5086


			A.25/118			NITZ Supported						True			False			5088


			A.25/119			R97/98 MS Use of DST (Daylight Saving Time)						True			False			5090


			A.25/120			Void									False			5092


			A.25/121			Re-attach automatically when the network commands a detach with no cause value						False			False			5095


			A.25/122			Support of GPRS header compression algoritm type RFC 1144						True			False			5097


			A.25/123			Support of GPRS header compression algoritm type RFC 2507						True			False			5099


			A.25/124			Support of ROHC algoritm type RFC 3241						False			False			5100


			A.25/125			Support of ROHC algoritm type RFC 3242						False			False			5101


			A.25/126			Support of ROHC algorithm type RFC 3408						False			False			5102


			A.25/127			Support of of ROHC algorithm type RFC 3095						False			False			5104


			A.25/128			The way to trigger transferring of new user data in a different PDP context while an uplink transfer is in progress						False			False			5107


			A.25/129			Support of DARP phase 1						True			False			5108


			A.25/130			Support of Card Application						True			False			5106


			A.25/131			Support of GSM speech half rate version 6 (O-TCH/AHS)						False			False			5105


			A.25/132			MS with improved receiver performance						True			False			5103


			A.25/133			Support of GSM speech full rate version 4 (O-TCH/WFS)						False			False			5995


			A.25/134			Verification for correct repetition of new password						False			False			5997


			A.25/135			MS using reduced interslot dynamic range in multislot configurations						False			False			5999


			A.25/136			Support of GSM speech Half rate version 4 (O-TCH/WHS)			Rel 5			False			False			17555


			A.25/137			Support of GSM Speech Full Rate Version 5 (TCH/WFS)						True			False			20085


			A.25/138			Support of overwriting the existing Class 2 SMS						True			False			27605


			A.25/139			Support of Repeated SACCH						True			True			29420


			A.25/140			Support for a method for resetting stored A-GPS assistance data						False			False			29424


			A.25/141			Support of DARP phase 2						False			False			32518


			A.25/142			Support of Rel-4 acoustic implementation						False			False			32523


			A.25/143			MS with no components having RF performance sensitive to vibration condition during testing						True			False			32525


			A.25/144			Use of NITZ Full Name						True			False			32526


			A.25/145			Use of NITZ Short Name						False			False			32527


			A.25/146			Use of NITZ Universal Time						True			False			32528


			A.25/147			Use of NITZ Local Time Zone						True			False			32529


			A.25/148			MS using a temporary antenna connector						False			False			41948


			A.25/149			Support of Repeated FACCH						True			True			43414


			A.25/150			Support of HATS						False			False			46991


			A.25/151			Controlled Early Classmark Sending						True			False			51469


			A.25/152			SS Screening Indicator						00			False			51470


			A.25/153			VBS notification reception						False			False			51471


			A.25/154			VGCS notification reception						False			False			51472


			A.25/155			Classmark 3 options available						True			False			51473


			A.25/156			LCS VA Capability						False			False			51474


			A.25/157			UCS2 treatment						True			False			51475


			A.25/158			CM Service Prompt						False			False			51476


			A.25/159			Extended Measurement Capability						False			False			51477


			A.25/160			SMS_VALUE (Switch-Measure-Switch)						0000			False			51478


			A.25/161			SM_VALUE (Switch-Measure)						0000			False			51479


			A.25/162			Priority Based Cell Reselection						False			False			50911


			A.25/163			Offset required						False			False			51480


			A.25/164			E-UTRA Measurement and Reporting support						False			False			51481


			A.25/165			Support of public basic MMI strings to change/unblock PIN						True			False			51482


			A.25/166			UMTS AKA capable						True			False			51483


			A.25/167			Support for a method for resetting stored A-GNSS assistance data									False			60384


			A.25/168			L2 fill bits randomisation in uplink									True			62056


			A.25.1/1			AMR C/I normalization factor ( AFS GSM 900) (units: dB)						False			False			5085


			A.25.1/2			Loop C delay Full Rate (round trip delay, in number of TDMA frames)						True			False			5087


			A.25.1/3			AMR C/I normalization factors (AFS, Improved RX performance) GSM 90012 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)						False			False			5089


			A.25.1/4			AMR C/I normalization factors (AHS, Improved RX performance) GSM 900 10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)						False			False			5091


			A.25.1/5			O-TCH/F C/I normalisation factor (GSM 900)						False			False			27606


			A.25.1/6			Loop C delay Half rate (round trip delay, in number of TDMA frames)						True			False			32520


			A.25.1/7			Averaging time Tav This time is the time between the first and the last measurement sample taken on one carrier during one averaging period when measurering received signal strength						True			False			32530


			A.25.1/8			TCH/WFS C/I normalisation factor (GSM 900) (units: dB)						False			False			47940


			A.25.1/9			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance) GSM900  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9 (units: dB)						False			False			47941


			A.25.1/10			MS LCS Notification timeout timer (units: seconds)						False			False			47942


			A.25.1/11			AMR C/I normalization factor ( AFS GSM 850 ) (units: dB)						False			False			47943


			A.25.1/12			AMR C/I normalization factor ( AFS GSM 700)(units: dB)						False			False			47944


			A.25.1/13			AMR C/I normalization factor ( AFS GSM 450)(units: dB)						False			False			47945


			A.25.1/14			AMR C/I normalization factor ( AFS DCS 1800)(units: dB)						False			False			47946


			A.25.1/15			AMR C/I normalization factor ( AFS PCS 1900)(units: dB)						False			False			47947


			A.25.1/16			AMR C/I normalization factor ( AHS GSM 900 )(units: dB)						False			False			47948


			A.25.1/17			AMR C/I normalization factor ( AHS GSM 850 )(units: dB)						False			False			47949


			A.25.1/18			AMR C/I normalization factor ( AHS GSM 700)(units: dB)						False			False			47950


			A.25.1/19			AMR C/I normalization factor ( AHS GSM 450)(units: dB)						False			False			47951


			A.25.1/20			AMR C/I normalization factor ( AHS DCS 1800)(units: dB)						False			False			47952


			A.25.1/21			AMR C/I normalization factor (AHS PCS 1900)(units: dB)						False			False			47953


			A.25.1/22			AMR C/I normalization factors (AFS, Improved RX performance) GSM 850  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)						True			False			47954


			A.25.1/23			AMR C/I normalization factors (AFS, Improved RX performance) GSM 700  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)						False			False			47955


			A.25.1/24			AMR C/I normalization factors (AFS, Improved RX performance) GSM 450  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)						False			False			47956


			A.25.1/25			AMR C/I normalization factors (AFS, Improved RX performance, DCS 1800)  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)						False			False			47957


			A.25.1/26			AMR C/I normalization factors (AFS, Improved RX performance, PCS 1900)  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)						True			False			47958


			A.25.1/27			AMR C/I normalization factors (AHS, Improved RX performance, GSM 850)  10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)						True			False			47959


			A.25.1/28			AMR C/I normalization factors (AHS, Improved RX performance, GSM 700)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)						False			False			47960


			A.25.1/29			AMR C/I normalization factors (AHS, Improved RX performance, GSM 450)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)						False			False			47961


			A.25.1/30			AMR C/I normalization factors (AHS, Improved RX performance, DCS 1800)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)						False			False			47962


			A.25.1/31			AMR C/I normalization factors (AHS, Improved RX performance, PCS 1900)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)						True			False			47963


			A.25.1/32			O-TCH/F C/I normalisation factor(GSM 850)(units: dB)						False			False			47964


			A.25.1/33			O-TCH/F C/I normalisation factor(GSM 700)(units: dB)						False			False			47965


			A.25.1/34			O-TCH/F C/I normalisation factor(GSM 450)(units: dB)						False			False			47966


			A.25.1/35			O-TCH/F C/I normalisation factor(DCS 1800)(units: dB)						False			False			47967


			A.25.1/36			O-TCH/F C/I normalisation factor(PCS 1900)(units: dB)						False			False			47968


			A.25.1/37			TCH/WFS C/I normalisation factor(GSM 850)(units: dB)						False			False			47969


			A.25.1/38			TCH/WFS C/I normalisation factor(GSM 700)(units: dB)						False			False			47970


			A.25.1/39			TCH/WFS C/I normalisation factor(GSM 450)(units: dB)						False			False			47971


			A.25.1/40			TCH/WFS C/I normalisation factor(DCS 1800)(units: dB)						False			False			47972


			A.25.1/41			TCH/WFS C/I normalisation factor(PCS 1900)(units: dB)						False			False			47973


			A.25.1/42			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM850)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)						True			False			47974


			A.25.1/43			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM700)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)						False			False			47975


			A.25.1/44			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM450)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)						False			False			47976


			A.25.1/45			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, DCS1800)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)						False			False			47977


			A.25.1/46			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, PCS1900)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)						True			False			47978


			A.27/1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			5093


			A.27/2			Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			5094


			A.27/3			Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			5096


			A.27/4			Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH						True			False			5098








3GPP TS 51.010-4 PICS


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			A.0/1			Release ME version						Rel_99			True			40014


			A.0/2			The ME supports icons as defined in record 1 of EF(IMG) (NOT USED)						True			False			40015


			A.0/3			The ME supports icons as defined in record2 of EF(IMG) (NOT USED)						True			False			40016


			A.1/1			Capability Configuration parameter						True			False			9352


			A.1/2			Sustained text						True			False			9353


			A.1/3			UCS2 coding scheme for Entry						True			False			9354


			A.1/4			Extended Text String						True			False			9355


			A.1/5			Help information						False			False			9356


			A.1/6			Icons						False			False			9357


			A.1/7			Class A: Dual Slot						False			False			9358


			A.1/8			Detachable reader						False			False			9359


			A.1/9			Class B: RUN AT						True			False			9360


			A.1/10			Class				C: LAUNCH BROWSER						False			False			9361


			A.1/11			Class D: Soft keys						False			False			9362


			A.1/12			Class E: B.I.P related to CSD						False			False			9363


			A.1/13			Screen sizing parameters						False			False			9364


			A.1/14			Screen Resizing						False			False			9365


			A.1/15			UCS2 coding scheme for Display						True			False			9366


			A.1/16			Mobile supporting GPRS						False			False			9367


			A.1/17			Mobile supporting UDP						False			False			9368


			A.1/18			Mobile supporting TCP						False			False			9369


			A.1/19			Redial in Set Up Call						False			False			9370


			A.1/20			Mobile decision to respond with_No response from user_in finite time						True			False			9371


			A.1/21			Class E: B.I.P related to GPRS						True			False			9372


			A.1/22			Mobile supporting Called Party Subaddress						False			False			9373


			A.1/23			Mobile supporting Fixed Dialling Numbers						True			False			9374


			A.1/24			Mobile supporting Barred Dialling Numbers						True			False			9375


			A.1/25			Mobile supporting '+CIMI' in combination with Run AT Command						True			False			20088


			A.1/26			UCS2 in Cyrillic						True			False			20089


			A.1/27			Mobile supporting '9EXX' response code for SIM data download error						True			False			28044


			A.1/28			Mobile supporting Envelope Call Control always sent to the SIM during automatic redial mode						True			False			28045


			A.1/29			Mobile supporting 2nd alpha identifier in SET UP CALL						True			False			28046


			A.1/30			Mobile supporting Open Channel  (GPRS) not containing a Network Access Name TLV when no default Access Point Name is set in the terminal configuration						False			False			28047


			A.1/31			Preferred buffer size supported by the terminal for Open Channel command is greater than 0 byte and less than 65535 bytes						False			False			28048


			A.1/32			Terminal supports Dual Transfer Mode (allowing GPRS connection and call at the same time)						False			False			28049


			A.1/33			Terminal supports Long ForwardToNumber						False			False			28050


			A.1/34			Terminal executes User confirmation phase before sending PDP context activation request						False			False			30128


			A.1/35			Terminal supports SAT and USAT						True			False			39768


			A.1/36			ME requesting for user confirmation before sending the Envelope Call Control command						False			False			39769


			A.1/37			ME requesting for user confirmation after sending the Envelope Call Control command						False			False			39770


			A.1/38			ME supports Call Hold Supplementary Service						True			False			43456


			A.1/39			ME supports icons as defined in record 1 of EF(IMG)									False			46314


			A.1/40			ME supports icons as defined in record 2 of EF(IMG)									False			46315


			A.1/41			ME supports icons as defined in record 5 of EF(IMG)									False			46316


			A.1/42			Terminal supports at least one supplementary service.						True			False			46317


			A.1/43			Terminal supports 'Call Forwarding Unconditional'						True			False			46318


			A.1/44			Terminal supports 'Calling Line Identification Restriction'						True			False			46319


			A.1/45			Terminal supports display capability						True			False			48792


			A.1/46			Terminal supports keypad						True			False			48793


			A.1/47			Terminal supports audio						True			False			48794


			A.1/48			Terminal supports  speech call						True			False			48795


			A.1/49			Terminal supports  multiple languages						True			False			48796


			A.1/50			Terminal displays icons as defined in record 1 of EF(IMG) for Display Text command						False			False			48797


			A.1/51			Terminal displays icons as defined in record 2 of EF(IMG) for Display Text command						False			False			48798


			A.1/52			Terminal displays icons as defined in record 5 of EF(IMG) for Display Text command						False			False			48799


			A.1/53			Terminal displays icons as defined in record 1 of EF(IMG) for Get Inkey command						False			False			48800


			A.1/54			Terminal displays icons as defined in record 2 of EF(IMG) for Get Inkey command						False			False			48801


			A.1/55			Terminal displays icons as defined in record 5 of EF(IMG) for Get Inkey command						False			False			48802


			A.1/56			Terminal displays icons as defined in record 1 of EF(IMG) for Get Input command						False			False			48803


			A.1/57			Terminal displays icons as defined in record 2 of EF(IMG) for Get Input command						False			False			48804


			A.1/58			Terminal displays icons as defined in record 5 of EF(IMG) for Get Input command						False			False			48805


			A.1/59			Terminal displays icons as defined in record 1 of EF(IMG) for Play Tone command						False			False			48806


			A.1/60			Terminal displays icons as defined in record 2 of EF(IMG) for Play Tone command						False			False			48807


			A.1/61			Terminal displays icons as defined in record 5 of EF(IMG) for Play Tone command						False			False			48808


			A.1/62			Terminal displays icons as defined in record 1 of EF(IMG) for Set Up Menu command						False			False			48809


			A.1/63			Terminal displays icons as defined in record 2 of EF(IMG) for Set Up Menu command						False			False			48810


			A.1/64			Terminal displays icons as defined in record 5 of EF(IMG) for Set Up Menu command						False			False			48811


			A.1/65			Terminal displays icons as defined in record 1 of EF(IMG) for Select Item command						False			False			48812


			A.1/66			Terminal displays icons as defined in record 2 of EF(IMG) for Select Item command						False			False			48813


			A.1/67			Terminal displays icons as defined in record 5 of EF(IMG) for Select Item command						False			False			48814


			A.1/68			Terminal displays icons as defined in record 1 of EF(IMG) for Send Short Message command						False			False			48815


			A.1/69			Terminal displays icons as defined in record 2 of EF(IMG) for Send Short Message command						False			False			48816


			A.1/70			Terminal displays icons as defined in record 5 of EF(IMG) for Send Short Message command						False			False			48817


			A.1/71			Terminal displays icons as defined in record 1 of EF(IMG) for Send SS command						False			False			48818


			A.1/72			Terminal displays icons as defined in record 2 of EF(IMG) for Send SS command						False			False			48819


			A.1/73			Terminal displays icons as defined in record 5 of EF(IMG) for Send SS command						False			False			48820


			A.1/74			Terminal displays icons as defined in record 1 of EF(IMG) for Send USSD command						False			False			48821


			A.1/75			Terminal displays icons as defined in record 2 of EF(IMG) for Send USSD command						False			False			48822


			A.1/76			Terminal displays icons as defined in record 5 of EF(IMG) for Send USSD command						False			False			48823


			A.1/77			Terminal displays icons as defined in record 1 of EF(IMG) for Set Up Call command						False			False			48824


			A.1/78			Terminal displays icons as defined in record 2 of EF(IMG) for Set Up Call command						False			False			48825


			A.1/79			Terminal displays icons as defined in record 5 of EF(IMG) for Set Up Call command						False			False			48826


			A.1/80			Terminal displays icons as defined in record 1 of EF(IMG) for Set Up Idle Mode Text command						False			False			48827


			A.1/81			Terminal displays icons as defined in record 2 of EF(IMG) for Set Up Idle Mode Text command						False			False			48828


			A.1/82			Terminal displays icons as defined in record 5 of EF(IMG) for Set Up Idle Mode Text command						False			False			48829


			A.1/83			Terminal displays icons as defined in record 1 of EF(IMG) for Run AT Command command						False			False			48830


			A.1/84			Terminal displays icons as defined in record 2 of EF(IMG) for Run AT Command command						False			False			48831


			A.1/85			Terminal displays icons as defined in record 5 of EF(IMG) for Run AT Command command						False			False			48832


			A.1/86			Terminal displays icons as defined in record 1 of EF(IMG) for Send DTMF command						False			False			48833


			A.1/87			Terminal displays icons as defined in record 2 of EF(IMG) for Send DTMF command						False			False			48834


			A.1/88			Terminal displays icons as defined in record 5 of EF(IMG) for Send DTMF command						False			False			48835


			A.1/89			Terminal displays icons as defined in record 1 of EF(IMG) for Launch Browser command						False			False			48836


			A.1/90			Terminal displays icons as defined in record 2 of EF(IMG) for Launch Browser command						False			False			48837


			A.1/91			Terminal displays icons as defined in record 5 of EF(IMG) for Launch Browser command						False			False			48838


			A.1/92			Terminal supports selection of default item in Select Item						False			False			52202


			A.1/93			Terminal supports SMS Cell Broadcast Data Download									False			62057


			A.1/94			Terminal operating in GSM GPRS class C mode									False			83163


			A.1/95			Terminal supports browser with multiple sessions/tabs			O_Browser_tabs						False			104823


			A.2/1			DISPLAY TEXT: No Response from user timeout interval			ME						False			82002


			A.2/2			GET INKEY: No response from user Timeout interval			ME						False			82003


			A.2/3			GET INPUT: No response from user Timeout interval			ME						False			82004


			A.2/4			SELECT ITEM: No response from user Timeout interval			ME						False			82005


			A.2/5			Preferred buffer size supported by the terminal for Open Channel command			ME						False			82006


			A.2/6			Channel Id			ME						False			82007


			E.1/1			Profile Download						True			True			53181


			E.1/2			SMS-PP data  download						True			True			53182


			E.1/3			Cell Broadcast
  data download						True			True			53183


			E.1/4			Menu selection						True			False			53184


			E.1/5			'9EXX' response  code for SIM data download error						True			False			53185


			E.1/6			Timer expiration						True			True			53186


			E.1/7			USSD string data
  object supported in Call Control						True			True			53187


			E.1/8			Envelope Call  Control always sent to the SIM during automatic redial mode						True			False			53188


			E.1/9			Command result						True			True			53189


			E.1/10			Call Control by  SIM						True			False			53190


			E.1/11			Cell identity  included in Call Control by SIM						True			False			53191


			E.1/12			MO short message
  control by SIM						True			True			53192


			E.1/13			Handling of the
  alpha identifier						True			True			53193


			E.1/14			UCS2 Entry  supported						True			False			53194


			E.1/15			UCS2 Display  supported						True			False			53195


			E.1/16			Display of the  extension text						True			False			53196


			E.1/17			DISPLAY TEXT						True			False			53197


			E.1/18			GET INKEY						True			False			53198


			E.1/19			GET INPUT						True			False			53199


			E.1/20			MORE TIME						True			True			53200


			E.1/21			PLAY TONE						True			False			53201


			E.1/22			POLL INTERVAL						True			True			53202


			E.1/23			POLLING OFF						True			True			53203


			E.1/24			REFRESH						True			True			53204


			E.1/25			SELECT ITEM						True			False			53205


			E.1/26			SEND SHORT MESSAGE						True			True			53206


			E.1/27			SEND
  SS						True			True			53207


			E.1/28			SEND USSD						True			True			53208


			E.1/29			SET UP CALL						True			False			53209


			E.1/30			SET UP MENU						True			False			53210


			E.1/31			PROVIDE LOCAL INFORMATION (LOCI &amp; IMEI)						True			True			53211


			E.1/32			PROVIDE LOCAL
  INFORMATION (NMR)						True			True			53212


			E.1/33			SET UP EVENT LIST						True			True			53213


			E.1/34			Event: MT call						True			False			53214


			E.1/35			Event: Call  connected						True			False			53215


			E.1/36			Event: Call  disconnected						True			False			53216


			E.1/37			Event: Location
  status						True			True			53217


			E.1/38			Event: User  activity						True			False			53218


			E.1/39			Event: Idle  screen available						True			False			53219


			E.1/40			Event: Card  reader status						False			False			53220


			E.1/41			Event: Language  selection						True			False			53221


			E.1/42			Event: Browser Termination						False			False			52204


			E.1/43			Event: Data  available						False			False			53222


			E.1/44			Event: Channel  status						False			False			53223


			E.1/45			RFU						False			False			53224


			E.1/46			RFU						False			False			53225


			E.1/47			RFU						False			False			53226


			E.1/48			RFU						False			False			53227


			E.1/49			POWER ON CARD						False			False			53228


			E.1/50			POWER OFF CARD						False			False			53229


			E.1/51			PERFORM CARD APDU						False			False			53230


			E.1/52			GET READER STATUS  (Card reader status)						False			False			53231


			E.1/53			GET READER STATUS  (Card reader identifier)						False			False			53232


			E.1/54			RFU						False			False			53233


			E.1/55			RFU						False			False			53234


			E.1/56			RFU						False			False			53235


			E.1/57			TIMER MANAGEMENT
  (start, stop)						True			True			53236


			E.1/58			TIMER MANAGEMENT
  (get current value)						True			True			53237


			E.1/59			PROVIDE LOCAL
  INFORMATION (date, time and time zone)						True			True			53238


			E.1/60			Binary choice in  GET INKEY						True			False			53239


			E.1/61			SET UP IDLE MODE  TEXT						True			False			53240


			E.1/62			RUN AT COMMAND  (i.e. class 'b' is supported)						True			False			53241


			E.1/63			2nd alpha  identifier in SET UP CALL						True			False			53242


			E.1/64			2nd  capability configuration parameter						True			False			53243


			E.1/65			Sustained DISPLAY TEXT						True			False			53244


			E.1/66			SEND DTMF command						True			False			53245


			E.1/67			PROVIDE LOCAL
  INFORMATION - BCCH						True			True			53246


			E.1/68			PROVIDE LOCAL
  INFORMATION (language)						True			True			53247


			E.1/69			PROVIDE LOCAL
  INFORMATION (Timing Advance)						True			True			53248


			E.1/70			LANGUAGE  NOTIFICATION						True			False			53249


			E.1/71			LAUNCH BROWSER						False			False			52203


			E.1/72			RFU						False			False			53250


			E.1/73			Soft keys support  for SELECT ITEM						False			False			53251


			E.1/74			Soft Keys support  for SET UP MENU						False			False			53252


			E.1/75			RFU						False			False			53253


			E.1/76			RFU						False			False			53254


			E.1/77			RFU						False			False			53255


			E.1/78			RFU						False			False			53256


			E.1/79			RFU						False			False			53257


			E.1/80			RFU						False			False			53258


			E.1/81			Maximum number of  soft keys available ('FF' = RFU)						False			False			53259


			E.1/82			Maximum number of  soft keys available ('FF' = RFU)						False			False			53260


			E.1/83			Maximum number of  soft keys available ('FF' = RFU)						False			False			53261


			E.1/84			Maximum number of  soft keys available ('FF' = RFU)						False			False			53262


			E.1/85			Maximum number of  soft keys available ('FF' = RFU)						False			False			53263


			E.1/86			Maximum number of  soft keys available ('FF' = RFU)						False			False			53264


			E.1/87			Maximum number of  soft keys available ('FF' = RFU)						False			False			53265


			E.1/88			Maximum number of  soft keys available ('FF' = RFU)						False			False			53266


			E.1/89			OPEN CHANNEL						False			False			53267


			E.1/90			CLOSE CHANNEL						False			False			53268


			E.1/91			RECEIVE DATA						False			False			53269


			E.1/92			SEND DATA						False			False			53270


			E.1/93			GET CHANNEL  STATUS						False			False			53271


			E.1/94			RFU						False			False			53272


			E.1/95			RFU						False			False			53273


			E.1/96			RFU						False			False			53274


			E.1/97			CSD supported by  ME						False			False			53275


			E.1/98			GPRS supported by  ME						False			False			53276


			E.1/99			RFU						False			False			53277


			E.1/100			RFU						False			False			53278


			E.1/101			RFU						False			False			53279


			E.1/102			Number of  channels supported by ME						False			False			53280


			E.1/103			Number of  channels supported by ME						False			False			53281


			E.1/104			Number of  channels supported by ME						False			False			53282


			E.1/105			Number of  characters supported down the ME						False			False			53283


			E.1/106			Number of  characters supported down the ME						False			False			53284


			E.1/107			Number of  characters supported down the ME						False			False			53285


			E.1/108			Number of  characters supported down the ME						False			False			53286


			E.1/109			Number of  characters supported down the ME						False			False			53287


			E.1/110			No display  capability (i.e class 'ND' is indicated)						False			False			53288


			E.1/111			No keypad  available (i.e. class 'NK' is indicated)						False			False			53289


			E.1/112			Screen Sizing  Parameters						False			False			53290


			E.1/113			Number of  characters supported across the ME display						False			False			53291


			E.1/114			Number of  characters supported across the ME display						False			False			53292


			E.1/115			Number of  characters supported across the ME display						False			False			53293


			E.1/116			Number of  characters supported across the ME display						False			False			53294


			E.1/117			Number of  characters supported across the ME display						False			False			53295


			E.1/118			Number of  characters supported across the ME display						False			False			53296


			E.1/119			Number of  characters supported across the ME display						False			False			53297


			E.1/120			Variable size  fonts Supported						False			False			53298


			E.1/121			Display can be  resized						False			False			53299


			E.1/122			Text Wrapping  supported						False			False			53300


			E.1/123			Text Scrolling  supported						False			False			53301


			E.1/124			RFU						False			False			53302


			E.1/125			RFU						False			False			53303


			E.1/126			Width reduction  when in a menu						False			False			53304


			E.1/127			Width reduction  when in a menu						False			False			53305


			E.1/128			Width reduction  when in a menu						False			False			53306


			E.1/129			TCP						False			False			53307


			E.1/130			UDP						False			False			53308


			E.1/131			RFU						False			False			53309


			E.1/132			RFU						False			False			53310


			E.1/133			RFU						False			False			53311


			E.1/134			RFU						False			False			53312


			E.1/135			RFU						False			False			53313


			E.1/136			RFU						False			False			53314


			E.1/137			RFU						False			False			53315


			E.1/138			RFU						False			False			53316


			E.1/139			RFU						False			False			53317


			E.1/140			RFU						False			False			53318


			E.1/141			RFU						False			False			53319


			E.1/142			RFU						False			False			53320


			E.1/143			RFU						False			False			53321


			E.1/144			RFU						False			False			53322


			E.1/145			Protocol Version						False			False			53323


			E.1/146			Protocol Version						False			False			53324


			E.1/147			Protocol Version						False			False			53325


			E.1/148			Protocol Version						False			False			53326


			E.1/149			RFU						False			False			53327


			E.1/150			RFU						False			False			53328


			E.1/151			RFU						False			False			53329


			E.1/152			RFU						False			False			53330










Sheet: Equipment List


Control number


Description


Model


Manufacturer


Serial number


Next Calibration 


Test bench


 3746


ANITEAUTOMATOR


 N/A


AT4 WIRELESS


 


 


2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 4018


SW CONTROL SIM TESTER


 IT3


COMPRION GMBH


 -


 


2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 4021


SIM CAR ADAPTER


 PISA2


COMPRION GMBH


 11040025


 


2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 4328


FLEX ADAPTER SIM COMPRION


 TYPE A


ORGA


 #120829


 


2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 4329


FLEX ADAPTER SIM COMPRION


 TYPE D


ORGA


 #120734


 


2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 4330


FLEX ADAPTER SIM COMPRION


 TYPE D


ORGA


 #120734


 


2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 4331


FLEX ADAPTER SIM COMPRION


 MICRO SIM


COMPRION GMBH


 1105 0004 D5 V1.0R00


 


2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 4533


MATERIAL DE LAB MOVILES 1


 


 0000


 


2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 4553


ANALOG PROBE


 IT3-APR V 1.2


COMPRION GMBH


 50266


2014-10-07


2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 4554


SIM TESTER PC


 IT3 V1.1


COMPRION GMBH


 B2212-50266


 


2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 2774


WIRELESS COMMUNICATION TESTER


 8960 (E5515C)


AGILENT TECHNOLOGIES


 GB46490482


2016-02-13


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 2778


WIRELESS COMMUNICATION TESTER


 8960 (E5515C)


AGILENT TECHNOLOGIES


 GB46490498


2015-11-02


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 2782


BASEBAND PROCESSSOR


 ABP


ANITE TELECOMS


 2145


 


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 3719


RF COMBINER


 B5007-700


ANITE TELECOMS


 1773


2015-11-20


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 4510


RF COMBINER


 000012954 


ANITE TELECOMS


 TC11200


2015-03-07


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 2641


TEMPERATURE AND HUMIDITY SENSOR


 HUMIDIPROBE


PICO TECHNOLOGY


 JAL66/052


2015-02-04


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888), 2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 2944


SHIELDED CHAMBER


 AFF W507-2007


SIEPEL


 06865


 


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888), 2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 4014


SOFTWARE CONTROL TEMPERATURE & HUMIDITY


 Pico Log


PICO TECHNOLOGY


 -


 


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888), 2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 4327


DC POWER SUPPLY


 AGILENT E3642A


AGILENT TECHNOLOGIES


 MY52260001


2015-03-20


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888), 2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


 2775


WIRELESS COMMUNICATION TESTER


 8960 (E5515C)


AGILENT TECHNOLOGIES


 GB46490488


2016-01-23


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 2776


WIRELESS COMMUNICATION TESTER


 8960 (E5515C)


AGILENT TECHNOLOGIES


 GB46490548


2015-09-17


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 2777


WIRELESS COMMUNICATION TESTER


 8960 (E5515C)


AGILENT TECHNOLOGIES


 GB46490537


2015-10-10


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 2780


BASEBAND PROCESSSOR


 ABP


ANITE TELECOMS


 2116


 


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 2781


BASEBAND PROCESSSOR


 ABP


ANITE TELECOMS


 2108


 


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 2788


ANITE TESTER CONTROL SOFTWARE


 SAT


ANITE TELECOMS


 E10791


 


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 3718


WIRELESS COMMUNICATION TESTER


 8960 (E5515C)


AGILENT TECHNOLOGIES


 GB45360155


2015-08-30


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 3720


BASEBAND PROCESSSOR


 ABP


ANITE TELECOMS


 TA01010


 


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 4765


ORDENADOR


 OPTIPLEX 790


DELL


 2RWMB5J


 


LTE PCT ANITE SAT(A)/SAS SPAIN INTER-RAT (4509), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


 4766


ORDENADOR


 OPTIPLEX 790


DELL


 3FZS85J
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 AT4 wireless, S.A.  
Parque Tecnológico de Andalucía,  


c/ Severo Ochoa  2 


29590 Campanillas/ Málaga/ España 
Tel. 952 61 91 00 - Fax 952 61 91 13 
MÁLAGA, C.I.F. A29 507 456  


Registro Mercantil de Málaga,Tomo 1169, 
Libro 82, Folio 133, Hoja MA3729 


PTCRB REPORT 


REFERENCE STANDARDS:  


3GPP TS 51.010-1  TSG GSM/EDGE Radio Access Network Digital cellular telecommunications system (Phase 2+); Mobile 
Station (MS) conformance specification; Conformance specification 


PVG.04   Guideline for Spurious Emission Radiated Testing 


3GPP TS 34.121-1  Group RAN; User Equipment (UE) conformance specification; Radio transmission and reception (FDD). 


3GPP TS 34.123-1  Group RAN; User Equipment (UE) conformance specification; Part 1: Protocol conformance specification. 


Code ...................................................... : DMV019_V0 


Approved by  
(name / position & signature) ................ : 


Héctor Rubén Alba Díaz 


Project Manager 


Mobile Communications Laboratory 
 


Elaboration date .................................... : 2013-06-21 


Identification of item tested................. : 2G, 3G Wireless Module 


Trademark.............................................. : Telit 


Model and/or type reference ................. : UE910-NAR 


Other identification of the product N/A 


Final HW version 0 


Final SW version 12.00.504 (SVN: 03) 


IMEI TAC ............................................. : 35467705 


Features.................................................. : - 


Description............................................. : 2G, 3G Wireless Module 


Applicant ............................................. : TELIT COMMUNICATIONS S.P.A. 


Address .................................................. : Via Stazione di Prosecco 5/b 


34010 SGONICO 


TRIESTE - ITALY 


CIF/NIF/Passport................................... : 03711600266 


Contact person: Andrea Fragiacomo 


Telephone / Fax ..................................... : +39 0404192111 / +39 0404192383 


e-mail: ................................................... : Andrea.fragiacomo@telit.com 


Test samples supplier .......................... : Same as applicant 


Manufacturer ...................................... : Same as applicant 
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Test method requested ........................ : Selected test cases according to applicant declaration. 


Certification Criteria .............................. : Leading document for testing on PTCRB Bands: North America Permanent 
Reference Document NAPRD.03 v5.14.  


Leading document for testing on GCF Bands: Global Certification Forum 
Certification Criteria, GCF CC. v3.49.2 


Standard ................................................. : 3GPP TS 51.010-1 v11.0.0 
3GPP TS 51.010-2 v11.0.0 
PVG.04 v1.2.1 
3GPP TS 34.121-1 v10.6.0 
3GPP TS 34.121-2 v10.6.0 
3GPP TS 34.123-1 v10.3.0 
3GPP TS 34.123-2 v10.3.0 


Additional Reference Documents ......... : NA 


Non-standardized test method ............... : NA 


Report template No.............................. : FDT08_14#FMV025_05 


IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, except in full, without the previous written 
permission of AT4 wireless, S.A.. 
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1. DECLARATION ON PTCRB ASSOCIATED LABORATORIES 


 


PTCRB Accredited Lab AT4 wireless S.A. 


 
declares that 


 
the enclosed Test Reports identified by the following information: 


 
PTCRB Associate Lab: AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


Type of test report: PARTIAL GSM TEST REPORT 


Test report code:  00474RMV.008 


Elaboration date:  2013-05-21 


Manufacturer: Telit 


Model and/or type reference: UE910-NAR 


Final HW version: 0 


Final SW version: 12.00.503-B033 


 
PTCRB Associate Lab: AT4 wireless Inc, Taiwan (Bade, Taiwan) 


Type of test report: PARTIAL GSM TEST REPORT 


Test report code:  00474RMV.009 


Elaboration date:  2013-05-17 


Manufacturer: Telit 


Model and/or type reference: UE910-NAR 


Final HW version: 0 


Final SW version: 12.00.503-B033 


 
PTCRB Associate Lab: AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


Type of test report: PARTIAL UMTS TEST REPORT 


Test report code:  00474RMV.010 


Elaboration date:  2013-05-17 


Manufacturer: Telit 


Model and/or type reference: UE910-NAR 


Final HW version: 0 


Final SW version: 12.00.503-B033 


 
issued by PTCRB Associate Laboratories of AT4 wireless S.A. 


 
have been verified by AT4 wireless S.A. 


 
AT4 wireless S.A., AT4 wireless Inc, Taiwan (Linkou, Taiwan) and AT4 wireless Inc, Taiwan 
(Bade, Taiwan) are ISO 17025 accredited Test Laboratories. 
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AT4 wireless S.A, under its responsibility as Sponsor Laboratory, hereby declares that the Test 
Reports detailed above are valid test reports approved by AT4 wireless for PTCRB certification. 
 


2. DECLARATION ON SUBCONTRACTED PTCRB ACCREDITED 


LABORATORIES 


 
 


PTCRB Accredited Lab AT4 wireless S.A. 


 
declares that 


 
the enclosed Test Report identified by the following information: 


 
Subcontracted PTCRB Accredited Lab: Bureau Veritas Consumer Products Services (Hong Kong) Limited, 


Taoyuan Branch, Lin Kou Laboratories 


Type of test report: PARTIAL GSM/UMTS TEST REPORT 


Test report code:  MT130409C10-2 


Elaboration date:  2013-04-26 


Manufacturer: Telit 


Model and/or type reference: UE910-NAR 


Final HW version: 0 


Final SW version: 12.00.503-B036 


 


issued by PTCRB Accredited Laboratories 
 


contain only test results corresponding to test cases performed in compliance with the provisions 
stated in PPMD Section 11.3.1.4. 


 


3. TEST RESULTS SUMMARY 


 
Testing Period: 
 
The performed test started on 2013-02-14 and finished on 2013-05-10 


 
Summary: 
 
Tests performed have been selected based on manufacturer declaration of changes of this product with 
respect to the Parent model HE910 (Parent Certification Request #33877). 


 
Considering the results of the performed test according to standards declared in the front page of this 
report, the item under test is IN COMPLIANCE with the Test Method Requested. 
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Following is the comprehensive list of test cases performed, showing the PTCRB associate or accredited 
laboratory where each of them was performed. The details of each test case can be found in the enclosed 
test reports. 
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3GPP TS 51.010-1 
 
Ref Name Condition Band Result PTCRB Laboratory 


12.1.1  Conducted spurious emissions, MS allocated a channel Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


12.1.1  Conducted spurious emissions, MS allocated a channel Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


12.1.2  Conducted spurious emissions, MS in idle mode Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


12.1.2  Conducted spurious emissions, MS in idle mode Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


12.2.1  Radiated spurious emissions, MS allocated a channel Normal 850 P AT4 wireless Inc, Taiwan (Bade, Taiwan) 


12.2.1  Radiated spurious emissions, MS allocated a channel Normal 1900 P AT4 wireless Inc, Taiwan (Bade, Taiwan) 


12.2.2  Radiated spurious emissions, MS in idle mode Normal 850 P AT4 wireless Inc, Taiwan (Bade, Taiwan) 


12.2.2  Radiated spurious emissions, MS in idle mode Normal 1900 P AT4 wireless Inc, Taiwan (Bade, Taiwan) 


13.2  Frequency error under multipath and interference 
conditions 


Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.2  Frequency error under multipath and interference 
conditions 


Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.2  Frequency error under multipath and interference 
conditions 


HTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.2  Frequency error under multipath and interference 
conditions 


HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.2  Frequency error under multipath and interference 
conditions 


HTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.2  Frequency error under multipath and interference 
conditions 


HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.2  Frequency error under multipath and interference 
conditions 


LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.2  Frequency error under multipath and interference 
conditions 


LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.2  Frequency error under multipath and interference 
conditions 


LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.2  Frequency error under multipath and interference 
conditions 


LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.4  Output RF spectrum Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.4  Output RF spectrum Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.4  Output RF spectrum HTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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13.4  Output RF spectrum HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.4  Output RF spectrum HTLV 850 P AT4 wireless S.A. 


13.4  Output RF spectrum HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.4  Output RF spectrum LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.4  Output RF spectrum LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.4  Output RF spectrum LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.4  Output RF spectrum LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.1  Frequency error and phase error in GPRS multislot 
configuration 


Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.1  Frequency error and phase error in GPRS multislot 
configuration 


Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.1  Frequency error and phase error in GPRS multislot 
configuration 


HTHV 850 P AT4 wireless S.A. 


13.16.1  Frequency error and phase error in GPRS multislot 
configuration 


HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.1  Frequency error and phase error in GPRS multislot 
configuration 


HTLV 850 P AT4 wireless S.A. 


13.16.1  Frequency error and phase error in GPRS multislot 
configuration 


HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.1  Frequency error and phase error in GPRS multislot 
configuration 


LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.1  Frequency error and phase error in GPRS multislot 
configuration 


LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.1  Frequency error and phase error in GPRS multislot 
configuration 


LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.1  Frequency error and phase error in GPRS multislot 
configuration 


LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.2-1  Transmitter output power in GPRS multislot configuration - 
MS with permanent- or temporary antenna connector 


Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.2-1  Transmitter output power in GPRS multislot configuration - 
MS with permanent- or temporary antenna connector 


Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.2-1  Transmitter output power in GPRS multislot configuration - 
MS with permanent- or temporary antenna connector 


HTHV 850 P AT4 wireless S.A. 


13.16.2-1  Transmitter output power in GPRS multislot configuration - 
MS with permanent- or temporary antenna connector 


HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.2-1  Transmitter output power in GPRS multislot configuration - 
MS with permanent- or temporary antenna connector 


HTLV 850 P AT4 wireless S.A. 
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13.16.2-1  Transmitter output power in GPRS multislot configuration - 
MS with permanent- or temporary antenna connector 


HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.2-1  Transmitter output power in GPRS multislot configuration - 
MS with permanent- or temporary antenna connector 


LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.2-1  Transmitter output power in GPRS multislot configuration - 
MS with permanent- or temporary antenna connector 


LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.2-1  Transmitter output power in GPRS multislot configuration - 
MS with permanent- or temporary antenna connector 


LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.2-1  Transmitter output power in GPRS multislot configuration - 
MS with permanent- or temporary antenna connector 


LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.3  Output RF spectrum in GPRS multislot configuration  Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.3  Output RF spectrum in GPRS multislot configuration  Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.3  Output RF spectrum in GPRS multislot configuration  HTHV 850 P AT4 wireless S.A. 


13.16.3  Output RF spectrum in GPRS multislot configuration  HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.3  Output RF spectrum in GPRS multislot configuration  HTLV 850 P AT4 wireless S.A. 


13.16.3  Output RF spectrum in GPRS multislot configuration  HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.3  Output RF spectrum in GPRS multislot configuration  LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.3  Output RF spectrum in GPRS multislot configuration  LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.3  Output RF spectrum in GPRS multislot configuration  LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.16.3  Output RF spectrum in GPRS multislot configuration  LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.1  Frequency error and Modulation accuracy  Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.1  Frequency error and Modulation accuracy  Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.1  Frequency error and Modulation accuracy  HTHV 850 P AT4 wireless S.A. 


13.17.1  Frequency error and Modulation accuracy  HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.1  Frequency error and Modulation accuracy  HTLV 850 P AT4 wireless S.A. 


13.17.1  Frequency error and Modulation accuracy  HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.1  Frequency error and Modulation accuracy  LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.1  Frequency error and Modulation accuracy  LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.1  Frequency error and Modulation accuracy  LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.1  Frequency error and Modulation accuracy  LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.2  Frequency error under multipath and interference 
conditions 


Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.2  Frequency error under multipath and interference 
conditions 


Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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13.17.2  Frequency error under multipath and interference 
conditions 


HTHV 850 P AT4 wireless S.A. 


13.17.2  Frequency error under multipath and interference 
conditions 


HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.2  Frequency error under multipath and interference 
conditions 


HTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.2  Frequency error under multipath and interference 
conditions 


HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.2  Frequency error under multipath and interference 
conditions 


LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.2  Frequency error under multipath and interference 
conditions 


LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.2  Frequency error under multipath and interference 
conditions 


LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.2  Frequency error under multipath and interference 
conditions 


LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 


Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 


Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 


HTHV 850 P AT4 wireless S.A. 


13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 


HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 


HTLV 850 P AT4 wireless S.A. 


13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 


HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 


LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 


LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 


LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 


LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.4  Output RF spectrum Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.4  Output RF spectrum Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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13.17.4  Output RF spectrum HTHV 850 P AT4 wireless S.A. 


13.17.4  Output RF spectrum HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.4  Output RF spectrum HTLV 850 P AT4 wireless S.A. 


13.17.4  Output RF spectrum HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.4  Output RF spectrum LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.4  Output RF spectrum LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.4  Output RF spectrum LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


13.17.4  Output RF spectrum LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.1  Reference sensitivity - TCH/FS Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.1  Reference sensitivity - TCH/FS Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.1  Reference sensitivity - TCH/FS HTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.1  Reference sensitivity - TCH/FS HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.1  Reference sensitivity - TCH/FS HTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.1  Reference sensitivity - TCH/FS HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.1  Reference sensitivity - TCH/FS LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.1  Reference sensitivity - TCH/FS LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.1  Reference sensitivity - TCH/FS LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.1  Reference sensitivity - TCH/FS LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.3  Reference sensitivity - FACCH/F Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.3  Reference sensitivity - FACCH/F Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.4  Reference sensitivity - FACCH/H Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.4  Reference sensitivity - FACCH/H Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.10  Reference Sensitivity - TCH/AFS Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.10  Reference Sensitivity - TCH/AFS Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.18  Reference Sensitivity - TCH/AHS Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.18  Reference Sensitivity - TCH/AHS Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.20  Reference Sensitivity - TCH/AHS-INB Normal 850 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.2.20  Reference Sensitivity - TCH/AHS-INB Normal 1900 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.2.24  Reference Sensitivity - TCH/WFS Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.24  Reference Sensitivity - TCH/WFS Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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14.2.25  Reference Sensitivity – Repeated FACCH/F Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.25  Reference Sensitivity – Repeated FACCH/F Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.26  Reference Sensitivity – Repeated SACCH Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.2.26  Reference Sensitivity – Repeated SACCH Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.3  Usable receiver input level range Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.3  Usable receiver input level range Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.3  Usable receiver input level range HTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.3  Usable receiver input level range HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.3  Usable receiver input level range HTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.3  Usable receiver input level range HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.3  Usable receiver input level range LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.3  Usable receiver input level range LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.3  Usable receiver input level range LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.3  Usable receiver input level range LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.1  Co-channel rejection - TCH/FS Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.1  Co-channel rejection - TCH/FS Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.4  Co-channel rejection - FACCH/F Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.4  Co-channel rejection - FACCH/F Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.5  Co-channel rejection - FACCH/H Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.5  Co-channel rejection - FACCH/H Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.8  Co-channel rejection ¿ TCH/AFS Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.8  Co-channel rejection ¿ TCH/AFS Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.17  Co-channel rejection ¿ TCH/AFS-INB Normal 850 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.4.17  Co-channel rejection ¿ TCH/AFS-INB Normal 1900 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.4.18  Co-channel rejection ¿ TCH/AHS-INB Normal 850 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.4.18  Co-channel rejection ¿ TCH/AHS-INB Normal 1900 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 
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14.4.28  Co-channel Interference - TCH/WFS Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.28  Co-channel Interference - TCH/WFS Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.31  Co-channel rejection – Repeated FACCH/F Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.31  Co-channel rejection – Repeated FACCH/F Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.32  Co-channel rejection – Repeated SACCH Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.4.32  Co-channel rejection – Repeated SACCH Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.5.1.2  Adjacent channel rejection - speech channels ¿ TCH/AFS Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.5.1.2  Adjacent channel rejection - speech channels ¿ TCH/AFS Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.5.1.3  Adjacent channel rejection - speech channels ¿ TCH/AHS Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.5.1.3  Adjacent channel rejection - speech channels ¿ TCH/AHS Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.5.1.7  Adjacent Channel Intereference - TCH/WFS Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.5.1.7  Adjacent Channel Intereference - TCH/WFS Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.6.1  Intermodulation rejection - speech channels Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.6.1  Intermodulation rejection - speech channels Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.6.1  Intermodulation rejection - speech channels HTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.6.1  Intermodulation rejection - speech channels HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.6.1  Intermodulation rejection - speech channels HTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.6.1  Intermodulation rejection - speech channels HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.6.1  Intermodulation rejection - speech channels LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.6.1  Intermodulation rejection - speech channels LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.6.1  Intermodulation rejection - speech channels LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.6.1  Intermodulation rejection - speech channels LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.7.1  Blocking and spurious response - speech channels Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.7.1  Blocking and spurious response - speech channels Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.8.1  AM suppression - speech channels Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.8.1  AM suppression - speech channels Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.10.3  Performance of the Codec Mode Request Generation - 
TCH/AFS AFS - improved RX 


Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.10.3  Performance of the Codec Mode Request Generation - 
TCH/AFS AFS - improved RX 


Normal 1900 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 
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14.10.4  Performance of the Codec Mode Request Generation - 
TCH/AHS AFS - improved RX 


Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.10.4  Performance of the Codec Mode Request Generation - 
TCH/AHS AFS - improved RX 


Normal 1900 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.11.1.1  DARP ph1 Speech bearer tests / TCH/FS / DTS-1 Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.11.1.1  DARP ph1 Speech bearer tests / TCH/FS / DTS-1 Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.11.2.1   DARP ph1 Speech bearer tests / TCH/AFS / DTS-1 Normal 850 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.11.2.1   DARP ph1 Speech bearer tests / TCH/AFS / DTS-1 Normal 1900 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.11.2.2  DARP ph1 Speech bearer tests / TCH/AFS / DTS-4 Normal 850 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.11.2.2  DARP ph1 Speech bearer tests / TCH/AFS / DTS-4 Normal 1900 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.11.2.3  DARP ph1 Speech bearer tests / TCH/AFS / DTS-2/3/5 Normal 850 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.11.2.3  DARP ph1 Speech bearer tests / TCH/AFS / DTS-2/3/5 Normal 1900 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.11.3.1  DARP ph1 Speech bearer tests / TCH/AHS / DTS-1 Normal 850 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.11.3.1  DARP ph1 Speech bearer tests / TCH/AHS / DTS-1 Normal 1900 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.11.3.3  DARP ph1 Speech bearer tests / TCH/AHS / DTS-2/3 Normal 850 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.11.3.3  DARP ph1 Speech bearer tests / TCH/AHS / DTS-2/3 Normal 1900 P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


14.12.1.1  DARP Ph1 Signalling bearer tests / FACCH DTS-1 Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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14.12.1.1  DARP Ph1 Signalling bearer tests / FACCH DTS-1 Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.12.1.2  DARP Ph1 Signalling bearer tests / FACCH DTS-2-3 Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.12.1.2  DARP Ph1 Signalling bearer tests / FACCH DTS-2-3 Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.1  Minimum Input level for Reference Performance Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.1  Minimum Input level for Reference Performance Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.1  Minimum Input level for Reference Performance HTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.1  Minimum Input level for Reference Performance HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.1  Minimum Input level for Reference Performance HTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.1  Minimum Input level for Reference Performance HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.1  Minimum Input level for Reference Performance LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.1  Minimum Input level for Reference Performance LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.1  Minimum Input level for Reference Performance LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.1  Minimum Input level for Reference Performance LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.2.1  Co-channel rejection for packet channels Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.16.2.1  Co-channel rejection for packet channels Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.1  Minimum Input Level for Reference Performance Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.1  Minimum Input Level for Reference Performance Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.1  Minimum Input Level for Reference Performance HTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.1  Minimum Input Level for Reference Performance HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.1  Minimum Input Level for Reference Performance HTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.1  Minimum Input Level for Reference Performance HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.1  Minimum Input Level for Reference Performance LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.1  Minimum Input Level for Reference Performance LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.1  Minimum Input Level for Reference Performance LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.1  Minimum Input Level for Reference Performance LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.2  Co-channel Rejection Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.2  Co-channel Rejection Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.3  Adjacent channel Rejection Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.3  Adjacent channel Rejection Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.3  Adjacent channel Rejection HTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.3  Adjacent channel Rejection HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.3  Adjacent channel Rejection HTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.3  Adjacent channel Rejection HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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14.18.3  Adjacent channel Rejection LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.3  Adjacent channel Rejection LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.3  Adjacent channel Rejection LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.3  Adjacent channel Rejection LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.4  Intermodulation Rejection Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.4  Intermodulation Rejection Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.4  Intermodulation Rejection HTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.4  Intermodulation Rejection HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.4  Intermodulation Rejection HTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.4  Intermodulation Rejection HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.4  Intermodulation Rejection LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.4  Intermodulation Rejection LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.4  Intermodulation Rejection LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.4  Intermodulation Rejection LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.5  Blocking and spurious response Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.5  Blocking and spurious response Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.6  EGPRS Usable receiver input level range Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.6  EGPRS Usable receiver input level range Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.6  EGPRS Usable receiver input level range HTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.6  EGPRS Usable receiver input level range HTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.6  EGPRS Usable receiver input level range HTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.6  EGPRS Usable receiver input level range HTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.6  EGPRS Usable receiver input level range LTHV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.6  EGPRS Usable receiver input level range LTHV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.6  EGPRS Usable receiver input level range LTLV 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.6  EGPRS Usable receiver input level range LTLV 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


14.18.7  Incremental redundancy performance Normal 1900 P AT4 wireless S.A. 


17.1  Intra cell channel change Normal 850 P AT4 wireless S.A. 


17.1  Intra cell channel change Normal 1900 P AT4 wireless S.A. 


17.2  Inter cell handover Normal 850 P AT4 wireless S.A. 


17.2  Inter cell handover Normal 1900 P AT4 wireless S.A. 


20.1  Cell selection Normal 850 P AT4 wireless S.A. 


20.1  Cell selection Normal 1900 P AT4 wireless S.A. 
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20.2  Cell selection with varying signal strength values Normal 850 P AT4 wireless S.A. 


20.2  Cell selection with varying signal strength values Normal 1900 P AT4 wireless S.A. 


20.3  Basic cell reselection Normal 850 P AT4 wireless S.A. 


20.3  Basic cell reselection Normal 1900 P AT4 wireless S.A. 


20.22.30.2  Cell Reselection / usage of BA(GPRS) / Change of 
BA(GPRS) 


Normal 850 P AT4 wireless S.A. 


20.25.2 
[1900-FDDII]  


Intersystem Cell Reselection/Idle Mode/FDD_Qmin  Normal 1900 P AT4 wireless S.A. 


20.25.3 
[1900-FDDII]  


Intersystem Cell Reselection/Idle Mode/FDD_Qoffset  Normal 1900 P AT4 wireless S.A. 


20.25.4 
[1900-FDDII]  


Intersystem Cell Reselection/Idle Mode/Qsearch_I  Normal 1900 P AT4 wireless S.A. 


21.1  Signal strength Normal 850 P AT4 wireless S.A. 


21.1  Signal strength Normal 1900 P AT4 wireless S.A. 


21.1  Signal strength HTHV 850 P AT4 wireless S.A. 


21.1  Signal strength HTHV 1900 P AT4 wireless S.A. 


21.1  Signal strength HTLV 850 P AT4 wireless S.A. 


21.1  Signal strength HTLV 1900 P AT4 wireless S.A. 


21.1  Signal strength LTHV 850 P AT4 wireless S.A. 


21.1  Signal strength LTHV 1900 P AT4 wireless S.A. 


21.1  Signal strength LTLV 850 P AT4 wireless S.A. 


21.1  Signal strength LTLV 1900 P AT4 wireless S.A. 


21.2  Signal strength selectivity Normal 850 P AT4 wireless S.A. 


21.2  Signal strength selectivity Normal 1900 P AT4 wireless S.A. 


21.3.3  Signal quality under static conditions -TCH/AFS ¿ DTX off Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


21.3.3  Signal quality under static conditions -TCH/AFS ¿ DTX off Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


21.3.4  Signal quality under static conditions -TCH/AHS ¿ DTX off Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


21.3.4  Signal quality under static conditions -TCH/AHS ¿ DTX off Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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21.3.5  Signal quality under static conditions -TCH/AFS ¿ DTX on Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


21.3.5  Signal quality under static conditions -TCH/AFS ¿ DTX on Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


21.3.6  Signal quality under static conditions -TCH/AHS ¿ DTX on Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


21.3.6  Signal quality under static conditions -TCH/AHS ¿ DTX on Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


21.4.2  Signal quality under TUhigh propagation conditions -
TCH/AFS 


Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


21.4.2  Signal quality under TUhigh propagation conditions -
TCH/AFS 


Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


21.4.3  Signal quality under TUhigh propagation conditions -
TCH/AHS 


Normal 850 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


21.4.3  Signal quality under TUhigh propagation conditions -
TCH/AHS 


Normal 1900 P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


22.9  EGPRS Uplink Power Control ¿ Independence of TS Power 
Control 


Normal 1900 P AT4 wireless S.A. 


26.6.8.5  Ciphering mode/IMEISV request Normal 1900 P AT4 wireless S.A. 


 
 
 
3GPP TS 34.121-1 
 
Ref Name Condition Band Result PTCRB Laboratory 


5.2  Maximum Output  Power Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.2  Maximum Output  Power Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.2  Maximum Output  Power HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.2  Maximum Output  Power HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.2  Maximum Output  Power HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.2  Maximum Output  Power HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.2  Maximum Output  Power LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.2  Maximum Output  Power LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.2  Maximum Output  Power LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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5.2  Maximum Output  Power LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.2B  Maximum Output Power with HS-DPCCH and E-DCH Normal FDD-II P AT4 wireless S.A. 


5.2B  Maximum Output Power with HS-DPCCH and E-DCH Normal FDD-V P AT4 wireless S.A. 


5.2B  Maximum Output Power with HS-DPCCH and E-DCH HTHV FDD-II P AT4 wireless S.A. 


5.2B  Maximum Output Power with HS-DPCCH and E-DCH HTHV FDD-V P AT4 wireless S.A. 


5.2B  Maximum Output Power with HS-DPCCH and E-DCH HTLV FDD-II P AT4 wireless S.A. 


5.2B  Maximum Output Power with HS-DPCCH and E-DCH HTLV FDD-V P AT4 wireless S.A. 


5.2B  Maximum Output Power with HS-DPCCH and E-DCH LTHV FDD-II P AT4 wireless S.A. 


5.2B  Maximum Output Power with HS-DPCCH and E-DCH LTHV FDD-V P AT4 wireless S.A. 


5.2B  Maximum Output Power with HS-DPCCH and E-DCH LTLV FDD-II P AT4 wireless S.A. 


5.2B  Maximum Output Power with HS-DPCCH and E-DCH LTLV FDD-V P AT4 wireless S.A. 


5.4.1  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Open Loop Power 
Control in the Uplink 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.1  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Open Loop Power 
Control in the Uplink 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.1  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Open Loop Power 
Control in the Uplink 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.1  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Open Loop Power 
Control in the Uplink 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.1  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Open Loop Power 
Control in the Uplink 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.1  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Open Loop Power 
Control in the Uplink 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.1  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Open Loop Power 
Control in the Uplink 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.1  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Open Loop Power 
Control in the Uplink 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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5.4.1  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Open Loop Power 
Control in the Uplink 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.1  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Open Loop Power 
Control in the Uplink 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.2  Output Power Dynamics in the Uplink / Power control is 
used to limit the interference level / Inner Loop Power 
Control in the Uplink 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.2  Output Power Dynamics in the Uplink / Power control is 
used to limit the interference level / Inner Loop Power 
Control in the Uplink 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.3  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Minimum Output 
Power 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.3  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Minimum Output 
Power 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.3  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Minimum Output 
Power 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.3  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Minimum Output 
Power 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.3  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Minimum Output 
Power 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.3  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Minimum Output 
Power 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.3  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Minimum Output 
Power 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.3  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Minimum Output 
Power 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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5.4.3  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Minimum Output 
Power 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.3  Output Power  Dynamics in the Uplink / Power control is 
used to limit the interference  level / Minimum Output 
Power 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.4  Output Power Dynamics in the Uplink / Power control is 
used to limit the interference level / Out-of-synchronisation 
handling of output power 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.4.4  Output Power Dynamics in the Uplink / Power control is 
used to limit the interference level / Out-of-synchronisation 
handling of output power 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.5.2  Transmit ON/OFF  Power / Transmit ON/OFF Time mask Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.5.2  Transmit ON/OFF  Power / Transmit ON/OFF Time mask Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.5.2  Transmit ON/OFF  Power / Transmit ON/OFF Time mask HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.5.2  Transmit ON/OFF  Power / Transmit ON/OFF Time mask HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.5.2  Transmit ON/OFF  Power / Transmit ON/OFF Time mask HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.5.2  Transmit ON/OFF  Power / Transmit ON/OFF Time mask HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.5.2  Transmit ON/OFF  Power / Transmit ON/OFF Time mask LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.5.2  Transmit ON/OFF  Power / Transmit ON/OFF Time mask LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.5.2  Transmit ON/OFF  Power / Transmit ON/OFF Time mask LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.5.2  Transmit ON/OFF  Power / Transmit ON/OFF Time mask LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.6  Change of TFC Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.6  Change of TFC Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.7  Power setting in uplink compressed mode Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.7  Power setting in uplink compressed mode Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.7A  HS-DPCCH power control Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.7A  HS-DPCCH power control Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.9  Spectrum  emission mask Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.9  Spectrum  emission mask Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.9A  Spectrum Emission Mask with HS-DPCCH Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.9A  Spectrum Emission Mask with HS-DPCCH Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.9B  Spectrum Emission Mask with E-DCH Normal FDD-II P AT4 wireless S.A. 


5.9B  Spectrum Emission Mask with E-DCH Normal FDD-V P AT4 wireless S.A. 
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5.10  Adjacent  Channel Leakage Power Ratio (ACLR) Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10  Adjacent  Channel Leakage Power Ratio (ACLR) Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10  Adjacent  Channel Leakage Power Ratio (ACLR) HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10  Adjacent  Channel Leakage Power Ratio (ACLR) HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10  Adjacent  Channel Leakage Power Ratio (ACLR) HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10  Adjacent  Channel Leakage Power Ratio (ACLR) HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10  Adjacent  Channel Leakage Power Ratio (ACLR) LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10  Adjacent  Channel Leakage Power Ratio (ACLR) LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10  Adjacent  Channel Leakage Power Ratio (ACLR) LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10  Adjacent  Channel Leakage Power Ratio (ACLR) LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with HS-
DPCCH 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with HS-
DPCCH 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with HS-
DPCCH 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with HS-
DPCCH 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with HS-
DPCCH 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with HS-
DPCCH 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with HS-
DPCCH 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with HS-
DPCCH 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with HS-
DPCCH 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with HS-
DPCCH 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 


Normal FDD-II P AT4 wireless S.A. 


5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 


Normal FDD-V P AT4 wireless S.A. 


5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 


HTHV FDD-II P AT4 wireless S.A. 
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5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 


HTHV FDD-V P AT4 wireless S.A. 


5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 


HTLV FDD-II P AT4 wireless S.A. 


5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 


HTLV FDD-V P AT4 wireless S.A. 


5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 


LTHV FDD-II P AT4 wireless S.A. 


5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 


LTHV FDD-V P AT4 wireless S.A. 


5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 


LTLV FDD-II P AT4 wireless S.A. 


5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 


LTLV FDD-V P AT4 wireless S.A. 


5.11  Spurious  Emissions Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.11  Spurious  Emissions Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.12  Transmit Intermodulation Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


5.12  Transmit Intermodulation Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.2  Receiver  Characteristics / Reference Sensitivity Level Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.2  Receiver  Characteristics / Reference Sensitivity Level Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.2  Receiver  Characteristics / Reference Sensitivity Level HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.2  Receiver  Characteristics / Reference Sensitivity Level HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.2  Receiver  Characteristics / Reference Sensitivity Level HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.2  Receiver  Characteristics / Reference Sensitivity Level HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.2  Receiver  Characteristics / Reference Sensitivity Level LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.2  Receiver  Characteristics / Reference Sensitivity Level LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.2  Receiver  Characteristics / Reference Sensitivity Level LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.2  Receiver  Characteristics / Reference Sensitivity Level LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.3  Receiver  Characteristics / Maximum Input Level Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.3  Receiver  Characteristics / Maximum Input Level Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.3A  Maximum Input Level for HS-PDSCH Reception (16QAM) Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.3A  Maximum Input Level for HS-PDSCH Reception (16QAM) Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.4A  Receiver Characteristics Adjacent Channel Selectivity 
(ACS) (Rel-5 and later releases) 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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6.4A  Receiver Characteristics Adjacent Channel Selectivity 
(ACS) (Rel-5 and later releases) 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.5  Blocking Characteristics  Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.5  Blocking Characteristics  Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.6  Spurious  Response Normal FDD-II P AT4 wireless S.A. 


6.6  Spurious  Response Normal FDD-V P AT4 wireless S.A. 


6.7  Intermodulation Characteristics Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.7  Intermodulation Characteristics Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.8  Spurious  Emissions Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


6.8  Spurious  Emissions Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.2.2.1  Cell Re-Selection - Scenario 1: Single  carrier case Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.2.2.2  Cell Re-Selection - Scenario 2: Multi carrier  case Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.2.1  UTRAN Connected Mode Mobility - FDD/FDD Hard  
Handover to intra-frequency cell 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.2.2  FDD/FDD Hard Handover to inter-frequency cell Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.4 [FDDII-
1900]  


Inter-system Handover from UTRAN FDD to GSM Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.5.1  Cell  Re-selection in CELL_FACH - One frequency present 
in neighbour list 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.5.2  Cell  Re-selection in CELL_FACH - Two frequencies 
present in the neighbour list 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.5.2  Cell  Re-selection in CELL_FACH - Two frequencies 
present in the neighbour list 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.6.1  Cell Re-selection in CELL_PCH - One frequency present in 
the neighbour list 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.6.2  Cell Re-selection in CELL_PCH - Two frequencies present 
in the neighbour list 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.6.2  Cell Re-selection in CELL_PCH - Two frequencies present 
in the neighbour list 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.7.1  Cell Re-selection in URA_PCH - One frequency present in 
the neighbour list 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.7.2  Cell Re-selection in URA_PCH - Two frequencies present 
in the neighbour list 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.3.7.2  Cell Re-selection in URA_PCH - Two frequencies present 
in the neighbour list 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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8.4.2.4  Random Access - Correct behaviour when reaching 
maximum transmit power 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.4.2.4  Random Access - Correct behaviour when reaching 
maximum transmit power 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.4.2.4  Random Access - Correct behaviour when reaching 
maximum transmit power 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.4.2.4  Random Access - Correct behaviour when reaching 
maximum transmit power 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.4.2.4  Random Access - Correct behaviour when reaching 
maximum transmit power 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.6.2.1A  FDD inter frequency measurements - Correct reporting of 
neighbours in AWGN propagation condition  


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.6.2.1A  FDD inter frequency measurements - Correct reporting of 
neighbours in AWGN propagation condition  


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.6.2.2A  FDD inter frequency measurements - Correct reporting of 
neighbours in fading propagation condition  


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.6.2.2A  FDD inter frequency measurements - Correct reporting of 
neighbours in fading propagation condition  


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.6.2.3  FDD inter frequency measurements – Correct reporting of 
neighbours in fading propagation condition using TGL1= 14 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.1  Measurements Performance Requirements / CPICH  RSCP 
/ Intra frequency measurements accuracy - Absolute 
accuracy requirement 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.1  Measurements Performance Requirements / CPICH  RSCP 
/ Intra frequency measurements accuracy - Absolute 
accuracy requirement 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.1  Measurements Performance Requirements / CPICH  RSCP 
/ Intra frequency measurements accuracy - Absolute 
accuracy requirement 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.1  Measurements Performance Requirements / CPICH  RSCP 
/ Intra frequency measurements accuracy - Absolute 
accuracy requirement 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.1  Measurements Performance Requirements / CPICH  RSCP 
/ Intra frequency measurements accuracy - Absolute 
accuracy requirement 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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8.7.1.1.1  Measurements Performance Requirements / CPICH  RSCP 
/ Intra frequency measurements accuracy - Absolute 
accuracy requirement 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.1  Measurements Performance Requirements / CPICH  RSCP 
/ Intra frequency measurements accuracy - Absolute 
accuracy requirement 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.1  Measurements Performance Requirements / CPICH  RSCP 
/ Intra frequency measurements accuracy - Absolute 
accuracy requirement 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.1  Measurements Performance Requirements / CPICH  RSCP 
/ Intra frequency measurements accuracy - Absolute 
accuracy requirement 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.1  Measurements Performance Requirements / CPICH  RSCP 
/ Intra frequency measurements accuracy - Absolute 
accuracy requirement 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.2  Measurements Performance Requirements / CPICH RSCP 
/ Intra frequency measurements accuracy - Relative 
accuracy requirement 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.2  Measurements Performance Requirements / CPICH RSCP 
/ Intra frequency measurements accuracy - Relative 
accuracy requirement 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.2  Measurements Performance Requirements / CPICH RSCP 
/ Intra frequency measurements accuracy - Relative 
accuracy requirement 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.2  Measurements Performance Requirements / CPICH RSCP 
/ Intra frequency measurements accuracy - Relative 
accuracy requirement 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.2  Measurements Performance Requirements / CPICH RSCP 
/ Intra frequency measurements accuracy - Relative 
accuracy requirement 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.2  Measurements Performance Requirements / CPICH RSCP 
/ Intra frequency measurements accuracy - Relative 
accuracy requirement 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.2  Measurements Performance Requirements / CPICH RSCP 
/ Intra frequency measurements accuracy - Relative 
accuracy requirement 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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8.7.1.1.2  Measurements Performance Requirements / CPICH RSCP 
/ Intra frequency measurements accuracy - Relative 
accuracy requirement 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.2  Measurements Performance Requirements / CPICH RSCP 
/ Intra frequency measurements accuracy - Relative 
accuracy requirement 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.1.2  Measurements Performance Requirements / CPICH RSCP 
/ Intra frequency measurements accuracy - Relative 
accuracy requirement 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.2.1  Inter frequency measurement accuracy - Relative accuracy 
requirement 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.2.1  Inter frequency measurement accuracy - Relative accuracy 
requirement 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.2.1  Inter frequency measurement accuracy - Relative accuracy 
requirement 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.2.1  Inter frequency measurement accuracy - Relative accuracy 
requirement 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.2.1  Inter frequency measurement accuracy - Relative accuracy 
requirement 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.2.1  Inter frequency measurement accuracy - Relative accuracy 
requirement 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.2.1  Inter frequency measurement accuracy - Relative accuracy 
requirement 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.2.1  Inter frequency measurement accuracy - Relative accuracy 
requirement 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.2.1  Inter frequency measurement accuracy - Relative accuracy 
requirement 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.1.2.1  Inter frequency measurement accuracy - Relative accuracy 
requirement 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.1  CPICH Ec/Io / Intra frequency measurements accuracy - 
Absolute accuracy requirement 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.1  CPICH Ec/Io / Intra frequency measurements accuracy - 
Absolute accuracy requirement 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.1  CPICH Ec/Io / Intra frequency measurements accuracy - 
Absolute accuracy requirement 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.1  CPICH Ec/Io / Intra frequency measurements accuracy - 
Absolute accuracy requirement 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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8.7.2.1.1  CPICH Ec/Io / Intra frequency measurements accuracy - 
Absolute accuracy requirement 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.1  CPICH Ec/Io / Intra frequency measurements accuracy - 
Absolute accuracy requirement 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.1  CPICH Ec/Io / Intra frequency measurements accuracy - 
Absolute accuracy requirement 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.1  CPICH Ec/Io / Intra frequency measurements accuracy - 
Absolute accuracy requirement 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.1  CPICH Ec/Io / Intra frequency measurements accuracy - 
Absolute accuracy requirement 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.1  CPICH Ec/Io / Intra frequency measurements accuracy - 
Absolute accuracy requirement 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.2  CPICH Ec/Io / Intra frequency measurements accuracy - 
Relative accuracy requirement 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.2  CPICH Ec/Io / Intra frequency measurements accuracy - 
Relative accuracy requirement 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.2  CPICH Ec/Io / Intra frequency measurements accuracy - 
Relative accuracy requirement 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.2  CPICH Ec/Io / Intra frequency measurements accuracy - 
Relative accuracy requirement 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.2  CPICH Ec/Io / Intra frequency measurements accuracy - 
Relative accuracy requirement 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.2  CPICH Ec/Io / Intra frequency measurements accuracy - 
Relative accuracy requirement 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.2  CPICH Ec/Io / Intra frequency measurements accuracy - 
Relative accuracy requirement 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.2  CPICH Ec/Io / Intra frequency measurements accuracy - 
Relative accuracy requirement 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.2  CPICH Ec/Io / Intra frequency measurements accuracy - 
Relative accuracy requirement 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.1.2  CPICH Ec/Io / Intra frequency measurements accuracy - 
Relative accuracy requirement 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.2.2  Inter frequency measurement  accuracy / Relative accuracy 
requirement 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.2.2  Inter frequency measurement  accuracy / Relative accuracy 
requirement 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.2.2  Inter frequency measurement  accuracy / Relative accuracy 
requirement 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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8.7.2.2.2  Inter frequency measurement  accuracy / Relative accuracy 
requirement 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.2.2  Inter frequency measurement  accuracy / Relative accuracy 
requirement 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.2.2  Inter frequency measurement  accuracy / Relative accuracy 
requirement 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.2.2  Inter frequency measurement  accuracy / Relative accuracy 
requirement 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.2.2  Inter frequency measurement  accuracy / Relative accuracy 
requirement 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.2.2  Inter frequency measurement  accuracy / Relative accuracy 
requirement 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.2.2.2  Inter frequency measurement  accuracy / Relative accuracy 
requirement 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.1  UTRA Carrier RSSI - Absolute measurement  accuracy 
requirement 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.1  UTRA Carrier RSSI - Absolute measurement  accuracy 
requirement 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.1  UTRA Carrier RSSI - Absolute measurement  accuracy 
requirement 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.1  UTRA Carrier RSSI - Absolute measurement  accuracy 
requirement 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.1  UTRA Carrier RSSI - Absolute measurement  accuracy 
requirement 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.1  UTRA Carrier RSSI - Absolute measurement  accuracy 
requirement 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.1  UTRA Carrier RSSI - Absolute measurement  accuracy 
requirement 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.1  UTRA Carrier RSSI - Absolute measurement  accuracy 
requirement 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.1  UTRA Carrier RSSI - Absolute measurement  accuracy 
requirement 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.1  UTRA Carrier RSSI - Absolute measurement  accuracy 
requirement 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.2  UTRA Carrier RSSI - Relative measurement accuracy 
requirement 


Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.2  UTRA Carrier RSSI - Relative measurement accuracy 
requirement 


Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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8.7.3.2  UTRA Carrier RSSI - Relative measurement accuracy 
requirement 


HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.2  UTRA Carrier RSSI - Relative measurement accuracy 
requirement 


HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.2  UTRA Carrier RSSI - Relative measurement accuracy 
requirement 


HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.2  UTRA Carrier RSSI - Relative measurement accuracy 
requirement 


HTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.2  UTRA Carrier RSSI - Relative measurement accuracy 
requirement 


LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.2  UTRA Carrier RSSI - Relative measurement accuracy 
requirement 


LTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.2  UTRA Carrier RSSI - Relative measurement accuracy 
requirement 


LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3.2  UTRA Carrier RSSI - Relative measurement accuracy 
requirement 


LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDII-850]   


GSM Carrier RSSI  Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDII-850]   


GSM Carrier RSSI  HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDII-850]   


GSM Carrier RSSI  LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDII-1900] 


GSM Carrier RSSI  Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDII-1900] 


GSM Carrier RSSI  HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDII-1900] 


GSM Carrier RSSI  LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDV-850]  


GSM Carrier RSSI  Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDV-850]  


GSM Carrier RSSI  HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDV-850]  


GSM Carrier RSSI  LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 
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8.7.3A 
[FDDV-
1900]  


GSM Carrier RSSI  Normal FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDV-
1900]  


GSM Carrier RSSI  HTHV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3A 
[FDDV-
1900]  


GSM Carrier RSSI  LTLV FDD-V P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3D  UE transmitted power (Rel-5 and later) Normal FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3D  UE transmitted power (Rel-5 and later) HTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3D  UE transmitted power (Rel-5 and later) HTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3D  UE transmitted power (Rel-5 and later) LTHV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.3D  UE transmitted power (Rel-5 and later) LTLV FDD-II P AT4 wireless Inc, Taiwan (Linkou, Taiwan) 


8.7.9  UE Transmission Power Headroom  Normal FDD-II P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


8.7.9  UE Transmission Power Headroom  Normal FDD-V P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


8.7.9  UE Transmission Power Headroom  HTHV FDD-II P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


8.7.9  UE Transmission Power Headroom  HTHV FDD-V P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


8.7.9  UE Transmission Power Headroom  HTLV FDD-II P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


8.7.9  UE Transmission Power Headroom  HTLV FDD-V P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


8.7.9  UE Transmission Power Headroom  LTHV FDD-II P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


8.7.9  UE Transmission Power Headroom  LTHV FDD-V P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 







 


 
Report No: DMV019_V0  Page 31 of 32           2013-06-21 
 


8.7.9  UE Transmission Power Headroom  LTLV FDD-II P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


8.7.9  UE Transmission Power Headroom  LTLV FDD-V P Bureau Veritas Consumer Products Services 
(Hong Kong) Limited, Taoyuan Branch, Lin Kou 
Laboratories (ADT) 


 
 
3GPP TS 34.123-1 
 
Ref Name Condition Band Result PTCRB Laboratory 


6.1.1.7  Cell reselection of ePLMN in manual mode CS + PS preferred FDD-II P AT4 wireless S.A. 


6.1.2.1a [FDDII-FDDV]   Cell Reselection for inter-band operation (band II-V) CS + PS preferred FDD-II P AT4 wireless S.A. 


6.1.2.1a [FDDV-FDDII]   Cell Reselection for inter-band operation (band V-II) CS + PS preferred FDD-V P AT4 wireless S.A. 


6.1.2.2  Cell  reselection using Qhyst, Qoffset and Treselection CS + PS preferred FDD-II P AT4 wireless S.A. 


6.1.2.3  HCS cell reselection PS FDD-II P AT4 wireless S.A. 


6.1.2.4  HCS  cell reselection using reselection timing parameters 
for the H criterion 


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.1.2.5  HCS  Cell reselection using reselection timing parameters 
for the R criterion 


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.1.2.10  HCS inter-frequency cell reselection CS + PS preferred FDD-II P AT4 wireless S.A. 


6.1.2.10a [FDDII-FDDV]   HCS Inter-frequency Cell Reselection for inter-band 
operation (II-V) 


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.1.2.10a [FDDV-FDDII]   HCS Inter-frequency Cell Reselection for inter-band 
operation (V-II) 


CS + PS preferred FDD-V P AT4 wireless S.A. 


6.2.1.1 [FDDII-1900]  Selection of the  correct PLMN and associated RAT [FDDII-
1900] 


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.2.1.6 [FDDII-1900]  Selection of RAT for HPLMN; Automatic mode [FDDII-
1900]  


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.2.1.7 [FDDII-1900]  Selection of RAT for UPLMN; Automatic mode [FDDII-
1900]  


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.2.1.8 [FDDII-1900]  Selection of RAT for OPLMN; Automatic mode [FDDII-
1900]  


CS + PS preferred FDD-II P AT4 wireless S.A. 
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6.2.1.9 [FDDII-1900]  Selection of Other PLMN / access technology 
combinations;  Automatic mode [FDDII-1900]  


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.2.1.10 [FDDII-1900]  Selection of PLMN and RAT in shared network 
environment,  Automatic mode [FDDII-1900]  


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.2.1.11 [FDDII-1900]  Selection of PLMN and RAT in shared network 
environment,  Manual mode [FDDII-1900]  


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.2.2.1 [FDDII-1900]  Cell reselection if cell becomes barred or S<0; UTRAN to  
GSM [FDDII-1900] 


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.2.2.2 [FDDII-1900]  Cell reselection if cell becomes barred or C1<0; GSM to  
UTRAN [FDDII-1900] 


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.2.2.3 [FDDII-1900]  Cell reselection timings; GSM to UTRAN [FDDII-1900] CS + PS preferred FDD-II P AT4 wireless S.A. 


6.2.2.4 [FDDII-1900]  Cell reselection in multi-mode shared network  
environment [FDDII-1900] 


CS + PS preferred FDD-II P AT4 wireless S.A. 


6.2.2.5 [FDDII-1900]  Cell reselection using SIB18; UTRAN to GSM [FDDII-1900] CS + PS preferred FDD-II P AT4 wireless S.A. 


8.1.2.1  RRC / RRC Connection Establishment in CELL_DCH state: 
Success 


CS Call Establ FDD-II P AT4 wireless S.A. 


8.1.2.1  RRC / RRC Connection Establishment in CELL_DCH state: 
Success 


PS FDD-II P AT4 wireless S.A. 


8.1.2.7  RRC / RRC Connection Establishment in CELL_FACH 
state: Success 


CS Call Establ FDD-II P AT4 wireless S.A. 


8.1.2.7  RRC / RRC Connection Establishment in CELL_FACH 
state: Success 


PS FDD-II P AT4 wireless S.A. 


8.1.2.11  RRC Connection Establishment in FACH state (Frequency 
modification): Success 


CS Call Establ FDD-II P AT4 wireless S.A. 


8.1.2.11  RRC Connection Establishment in FACH state (Frequency 
modification): Success 


PS FDD-II P AT4 wireless S.A. 


8.1.5.7 [Rel7]   UE Capability Information/ Audit Of UE Capabilities Normal FDD-II P AT4 wireless S.A. 
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Test samples supplier  .......................... : Same as Applicant 



Manufacturer  ...................................... : Same as Applicant 



Test method requested  ........................ : Selected test cases according to: Appendix A 



Certification Criteria .............................. : Leading document for testing on FDD-II / V for NAPRD.03 v5.14 



Standard ................................................. : 3GPP TS 34.121-1 v10.5.0 



3GPP TS 34.121-2 v10.5.0 



Test procedure  ...................................... : PEMV03: RF Conformance Testing. 



PEMV06: Temperature and Humidity Testing Control. 



Additional Reference Documents  ......... : N/A 



Non-standardized test method  ............... : N/A 



Report template No. ............................. : FMV030 



IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, except in full, without the previous written 



permission of AT4 wireless, Inc. 
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Competences and guarantees 



AT4 wireless is a testing laboratory accredited by the National Accreditation Body (TAF –Taiwan Accreditation 



Foundation), to perform the tests indicated in the Certificate No.2209-091230. 



AT4 wireless is a testing laboratory competent to carry out the tests described in this report. 



In order to assure the traceability to other national and international laboratories, AT4 wireless has a calibration 



and maintenance programme for its measurement equipment according to the ISO 17025. 



AT4 wireless guarantees the reliability of the data presented in this report, which is the result of the 



measurements and the tests performed to the item under test on the date and under the conditions stated on the 



report and, it is based on the knowledge and technical facilities available at AT4 wireless at the time of 



performance of the test. 



AT4 wireless is liable to the client for the maintenance of the confidentiality of all information related to the item 



under test and the results of the test.  



 



AT4 wireless issues the two following types of  UMTS Test Reports: 



Full UMTS Test Report: This Test Report contains within Appendix A a list of ALL test cases referenced 



in the corresponding Certification Criteria Leading documents. Full UMTS Test Reports contain a testing 



conclusion in Summary chapter. 



Partial UMTS Test Report: This Test Report contains within Appendix A a subset of test cases requested 



by the customer and/or what is deemed necessary by AT4 wireless after a review to a product with 



respect to modification. Partial UMTS Test Reports do not contain a testing conclusion in Summary 



chapter. 



 



General conditions 



1. This report is only referred to the item that has undergone the test. 



2. This report does not constitute or imply on its own an approval of the product by the Certification 



Bodies or competent Authorities. 



3. This document is only valid if complete; no partial reproduction can be made without previous 



written permission of AT4 wireless. 



4. This test report cannot be used partially or in full for publicity and/or promotional purposes without 



previous written permission of AT4 wireless and the Accreditation Bodies. 



Uncertainty 



Uncertainty (factor k=2) was calculated according to the AT4 wireless internal document PODT000. 
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Usage of samples 



Samples undergoing test have been selected by: TELIT COMMUNICATIONS S.P.A. 



Sample operating mode: Normal mode according to the requested standards. 



Following Samples have been used: 



 



Sample No. Description Model HW version SW version IMEI No. Reception Date 



00474-02_02a 2G/3G Module UE910-NAR 0 12.00.503-B030 354677059001302  2013-02-18 



00474-02_02b 2G/3G Module UE910-NAR 0 12.00.503-B033 354677059001302  2013-02-18 



 



All Samples have undergone total or partially the test(s) specified in subclause “Test method requested”. 



 



Testing period 



The performed test started on 2013-02-21 and finished on 2013-03-23. 



The tests have been performed at AT4 wireless. 



 



Environmental conditions 



General environmental conditions: 



 



 



NOMINAL EXTREME  



LOWER HIGHER LOWER HIGHER 



RELATIVE HUMIDITY 20 % 75 % 20 % 75 % 



TEMPERATURE 15 ºC 35 ºC -10 ºC +55 ºC 



VOLTAGE  3.8v 3.4v 4.2v 
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Summary 



The qualified PICS/PIXIT menu of the test system was defined in accordance with the client. 



The results of the performed tests according to the standards 3GPP TS 34.121-1, the item under tests is IN 



COMPLIANCE with the requested specifications specified in the standard.  



NOTE: The results presented in this Test Report apply only to the particular item under test established in page 1 



of this document, as presented for test on the date(s) shown in section, “USAGE OF SAMPLES, TESTING 



PERIOD AND ENVIRONMENTAL CONDITIONS”. 



Remarks and comments 



The tests have been realized by the technical personnel: Terry Huang. 



Testing verdicts 



Not applicable .................................................... : NA 



Pass..................................................................... : P 



Fail ..................................................................... : F 



Inconclusive ....................................................... : I 



Not measured...................................................... : NM 
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APPENDIX A: Test result 
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Summary of Test Results 
 



 
VERDICT 



FDD-II FDD-V 



Standard PASS FAIL INC PASS FAIL INC 



3GPP TS 34.121-1 119 0 0 101 0 0 



Total 119 0 0 101 0 0 



 



Test Results 



3GPP TS 34.121-1 



Ref Condition 



FDD-II FDD-V 



Date Test sample Result 
Test 



system 
Date Test sample Result 



Test 
system 



5.2  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



  HTHV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  HTLV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  LTHV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



  LTLV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



5.4.1  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



  HTHV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  HTLV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  LTHV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



  LTLV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



5.4.2  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



5.4.3  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



  HTHV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  HTLV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  LTHV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



  LTLV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



5.4.4  Normal 2013-03-23 
00474-
02_02b 



P TP74 2013-03-23 
00474-
02_02b 



P TP74 



5.5.2  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



  HTHV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  HTLV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  LTHV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



  LTLV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



5.6  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



5.7  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



5.7A  Normal 2013-03-02 
00474-
02_02b 



P TP63 2013-03-02 
00474-
02_02b 



P TP63 



5.9  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



5.9A  Normal 2013-03-02 
00474-
02_02b 



P TP63 2013-03-02 
00474-
02_02b 



P TP63 



5.10  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 
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Ref Condition 



FDD-II FDD-V 



Date Test sample Result 
Test 



system 
Date Test sample Result 



Test 
system 



  HTHV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  HTLV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  LTHV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



  LTLV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



5.10A  Normal - 2013-03-08 
00474-
02_02b 



P TP63 



  HTHV 2013-03-02 
00474-
02_02b 



P TP63 2013-03-09 
00474-
02_02b 



P TP63 



  HTLV 2013-03-02 
00474-
02_02b 



P TP63 2013-03-02 
00474-
02_02b 



P TP63 



  LTHV 2013-03-04 
00474-
02_02b 



P TP63 2013-03-04 
00474-
02_02b 



P TP63 



  LTLV 2013-03-04 
00474-
02_02b 



P TP63 2013-03-04 
00474-
02_02b 



P TP63 



5.11  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



5.12  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



6.2  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



  HTHV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  HTLV 2013-03-02 
00474-
02_02b 



P TP74 2013-03-02 
00474-
02_02b 



P TP74 



  LTHV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



  LTLV 2013-02-28 
00474-
02_02a 



P TP74 2013-02-28 
00474-
02_02a 



P TP74 



6.3  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



6.3A  Normal 2013-03-02 
00474-
02_02b 



P TP63 2013-03-02 
00474-
02_02b 



P TP63 



6.4A  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



6.5  Normal 2013-02-21 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



6.7  Normal 2013-02-22 
00474-
02_02a 



P TP74 2013-02-22 
00474-
02_02a 



P TP74 



6.8  Normal 2013-02-22 
00474-
02_02a 



P TP74 2013-03-09 
00474-
02_02b 



P TP74 



8.2.2.1  Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



8.2.2.2  Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



8.3.2.1  Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



8.3.2.2  Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



8.3.4 
[FDDII-
1900]  



Normal 2013-03-12 
00474-
02_02b 



P TP76 - 



8.3.5.1  Normal 2013-03-09 
00474-
02_02b 



P TP76 - 



8.3.5.2  Normal 2013-03-09 
00474-
02_02b 



P TP76 2013-03-08 
00474-
02_02b 



P TP76 



8.3.6.1  Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



8.3.6.2  Normal 2013-03-08 
00474-
02_02b 



P TP76 2013-03-08 
00474-
02_02b 



P TP76 



8.3.7.1  Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



8.3.7.2  Normal 2013-03-08 
00474-
02_02b 



P TP76 2013-03-08 
00474-
02_02b 



P TP76 



8.4.2.4  Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



  HTHV 2013-03-09 00474- P TP76 - 
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Ref Condition 



FDD-II FDD-V 



Date Test sample Result 
Test 



system 
Date Test sample Result 



Test 
system 



02_02b 



  HTLV 2013-03-09 
00474-
02_02b 



P TP76 - 



  LTHV 2013-03-11 
00474-
02_02b 



P TP76 - 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 - 



8.6.2.1A  Normal 2013-03-08 
00474-
02_02b 



P TP76 2013-03-08 
00474-
02_02b 



P TP76 



8.6.2.2A  Normal 2013-03-08 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



8.6.2.3  Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



8.7.1.1.1  Normal 2013-03-08 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTHV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



8.7.1.1.2  Normal 2013-03-08 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTHV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



8.7.1.2.1  Normal 2013-03-08 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTHV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



8.7.2.1.1  Normal 2013-03-08 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTHV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



8.7.2.1.2  Normal 2013-03-08 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTHV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



8.7.2.2.2  Normal 2013-03-14 
00474-
02_02b 



P TP76 2013-03-14 
00474-
02_02b 



P TP76 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTHV 2013-03-11 00474- P TP76 2013-03-11 00474- P TP76 
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Ref Condition 



FDD-II FDD-V 



Date Test sample Result 
Test 



system 
Date Test sample Result 



Test 
system 



02_02b 02_02b 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



8.7.3.1  Normal 2013-03-14 
00474-
02_02b 



P TP76 2013-03-14 
00474-
02_02b 



P TP76 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTHV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



8.7.3.2  Normal 2013-03-08 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 2013-03-09 
00474-
02_02b 



P TP76 



  HTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTHV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 2013-03-11 
00474-
02_02b 



P TP76 



8.7.3A 
[FDDII-850]   



Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 - 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 - 



8.7.3A 
[FDDII-
1900]  



Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 - 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 - 



8.7.3A 
[FDDV-850]  



Normal - 2013-03-09 
00474-
02_02b 



P TP76 



  HTHV - 2013-03-09 
00474-
02_02b 



P TP76 



  LTLV - 2013-03-11 
00474-
02_02b 



P TP76 



8.7.3A 
[FDDV-
1900]  



Normal - 2013-03-09 
00474-
02_02b 



P TP76 



  HTHV - 2013-03-09 
00474-
02_02b 



P TP76 



  LTLV - 2013-03-12 
00474-
02_02b 



P TP76 



8.7.3D  Normal 2013-03-08 
00474-
02_02b 



P TP76 - 



  HTHV 2013-03-09 
00474-
02_02b 



P TP76 - 



  HTLV 2013-03-11 
00474-
02_02b 



P TP76 - 



  LTHV 2013-03-11 
00474-
02_02b 



P TP76 - 



  LTLV 2013-03-11 
00474-
02_02b 



P TP76 - 
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Test System Used  
Mint T1150-T1152 3G/HSDPA (TP74/63) 



Control Number 0019 (AT4 Taiwan) 



Hardware version v1.1.0.0 



Software Version 2.9.4.0 (TP74) / 01.08.02.04 (TP63) 



Ambient Conditions Temperature: 15ºC – 35ºC; Humidity: 25% - 75% 



List of Instruments: 



Control 



Number 
Description Model Manufacturer Serial number 



Calibration 



Due Date 



0002 Shielded Room 2 for RF Tests PAN Type 
Topline System 
Co., Ltd. 



0002 N/A 



0019 3G/HSPA RF Conformance Tester T1150/T1152 AT4 wireless SN033 N/A 



0021 3G Wireless Signalling Unit E1122 AT4 wireless E1122000140 2013-08-03 



0022 3G Switching Unit E1220 AT4 wireless SN0034 N/A 



0023 3G Control Unit E1241 AT4 wireless E1241000011 N/A 



0024 
PSA Spectrum Analyser 3 Hz-13.2 
GHz 



E4445A Agilent MY46181429 2013-07-13 



0025 Vector Signal Generator E4438C Agilent MY45093786 2013-07-11 



0026 PSG CW Signal Generator E8257D Agilent MY46410254 2013-07-11 



0029 Power Sensor 100kHz-4.2GHz 8482A Agilent MY41094968 2013-07-04 



0030 DC Power Supply 66311B Agilent MY43004852 2013-07-15 



0031 GPS controlled frequency standard 
OPTIPLEX GX-
270 DHM  



Fluke SM950800 2013-10-12 



0032 Switch (16 ports) 3C16470  Cisco System XXX N/A 



0033 Control PC E1220  DELL D5BHQ1J N/A 



0038 Mint RF Tester Control Software E1222  AT4 wireless N/A N/A 



0044 Climate Chamber 
E1122  TAICHY 



TECHNOLOGY 
981207 2014-01-09 



0048 3G Advanced Filter Module E1226  AT4 wireless N/A N/A 



0020 HSPA Wireless Signalling Unit 6401-012 Aeroflex 087468 2014-07-30 



 



Mint T1153 RRM (TP76) 



Control Number 0077 (AT4 Taiwan) 



Hardware version v1.0.1.0 



Software Version 2.5.7.0 



Ambient Conditions Temperature: 15ºC – 35ºC; Humidity: 25% - 75% 



List of Instruments: 
 



Control 



Number 
Description Model Manufacturer Serial number 



Calibration 



Due Date 



0203 PSA SPECTRUM ANALYSER  E4445A Agilent MY46181540 2013-07-12 



0201  SIGNALLING UNIT 2G  E1121 AT4 Wireless E1121000057 2013-04-27 



0055  SIGNALLING UNIT 3G  E1122 AT4 Wireless E1122000143 2013-06-09 



0056  SIGNALLING UNIT 3G  E1122 AT4 Wireless E1122000121 2014-02-11 



0211 CONTROL PC  N/A N/A  N/A NA 



0210 SWITCH (16 PORTS)  FX-D1161 ASUS AAQSA1049353 NA 



0052 RF COMBINER  E1510 AT4 Wireless E1510000001 N/A 



0208 DC POWER SUPPLY  66311B Agilent MY43004593 2013-07-15 



0136 SIGNALLING UNIT 3G  E1122 AT4 Wireless E1122000144 2014-02-05 
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Test System uncertainties 



AT4 wireless MINT T1150 RF test system (1/2) 



 



Test Case 
MINT WCDMA RF Tester 



Uncertainty 
Specification Limit 



5.2 Maximum Output Power ± 0.63 dB ± 0.7 dB  



5.3 Frequency Error ± .49 Hz ± 10 Hz 



5.4.1 Open Loop Power Control in Uplink ± 1.0 dB ± 1.0 dB  



5.4.2 Inner Loop Power Control in Uplink ± 0.19 dB ± 0.3 dB 



5.4.3 Minimum Output Power ± 0.39 dB ± 0.7 dB  



5.4.4 Out-of-synchronisation handling of output 



power 



Ior/Ioc: ± 0.115 dB ± 0.3 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.10 dB  ± 0.1 dB 



5.5.2 Transmit ON/OFF time mask +0.63 dB –1.0 dB +0.7 dB –1.0 dB 



5.6 Change of TFC ± 0.29 dB ± 0.30 dB 



5.8 Occupied Bandwidth ± 30 kHz  ± 100 kHz  



5.9 Spectrum Emissions Mask ± 1.08 dB ± 1.5 dB 



5.10 Adjacent Leakage Power Ratio ± 0.77 dB ± 0.8 dB 



5.11 Spurious Emissions 



± 1.07 dB 
± 2.0 dB for UE and coexistence bands for results > 



-60 dBm 



± 1.07 dB 
± 3.0 dB for UE and coexistence bands for results < 



-60 dBm 



± 0.70 dB ±1.5dB Outside above for F ≤2.2 GHz 



± 1.88dB ± 2.0 dB Outside above for 2.2 GHz < f ≤ 4 GHz 



± 2.45dB  4.0 dB Outside above for f > 4 GHz 



5.12 Transmit Intermodulation ± 2.07 dB ± 22 dB 



5.13 EVM ± 1.17 % ± 2.5 % 



6.2 Reference SensitivityLevel ±0.6 dB ± 0.7 dB 



6.3 Maximum InputLevel ± 065 dB ± 0.7 dB 



6.4 Adjacent Channel Selectivity ± 0.95 dB ± 1.1 dB 



6.5.1 In-Band Blocking 
± 0.95 dB (±10 MHz offset) ± 1.4 dB (±10 MHz offset) 



± 0.99dB (±15 MHz offset) ± 1.0 dB (±15 MHz offset) 



6.5.2 Out of Band Blocking 



± 1.0 dB for f ≤ 2.0 GHz  
± 1.0 dB for 



f ≤ 2.2 GHz ± 0.87 dB for 



2.0 GHz ≤ f ≤ 2.2 GHz 



±1.19 dB 



± 1.7 dB for 



f ≤ 4 GHz 



± 3.1 dB for 



f ≤> 4 GHz 



6.5.3 Narrow-Band Blocking ± 0.87 dB ± 1.4 dB 



6.6 Spurious Response 



± 0.87 dB (f ≤ 2.2 GHz) ± 1.0 dB (f ≤ 2.2 GHz) 



± 1.18 dB (2.2< f ≤ 4 GHz) ± 1.7 dB (2.2< f ≤ 4 GHz) 



± 1.18 dB (f > 4 GHz) ± 3.1 dB (f > 4 GHz) 



6.7 Intermodulation Characteristics ± 1.28 dB ± 1.3 dB 



6.8 Spurious Emissions 



± 3.0 dB for UE receive band ± 3.0 dB for UE receive band 



Outside above: 



± 0.95 dB (f ≤ 2.2 GHz) ± 2.0 dB (f ≤ 2.2 GHz) 



± 1.99 dB (2.2< f ≤ 4 GHz) ± 2.0 dB (2.2< f ≤ 4 GHz) 



± 2.86 dB (f > 4 GHz) ± 4.0 dB (f > 4 GHz) 
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Test System used 



AT4 wireless MINT T1150 RF test system (2/2) 



Test Case 
MINT WCDMA RF 



TsterUncrtainty 
Secificaion Limit 



7.2 Demodulation of DCH in Static Propagation 



Conditions 



Ior/Ioc: ± 0.115 dB ± 0.3 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.027 dB  ± 0.1 dB 



7.3 Demodulation of DCH in Multi-path Fading 



Propagation Conditions 



Ior/Ioc:± 0.211 dB ± 0.56 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.023 dB ± 0.1 dB 



7.4 Demodulation of DCH in Moving 



Propagation Conditions 



Ior/Ioc:± 0.211 dB ± 0.6 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.025 dB ± 0.1 dB 



7.5 Demodulation of DCH in Birth-Death 



Propagation Conditions 



Ior/Ioc:± 0.211 dB ± 0.6 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.019 dB ± 0.1 dB 



7.6.1 Demodulation of DCH in Open-Loop 



Transmit Diversity Mode 



Ior/Ioc:± 0.211 dB ± 0.8 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.035 dB ± 0.1 dB 



7.6.2 Demodulation of DCH in Closed Loop 



Transmit Diversity Mode 



Ior/Ioc:± 0.211 dB ± 0.8 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.021dB ± 0.1 dB 



7.7.1 Demodulation of DCH in Inter-Cell Soft 



Handover 



Ior/Ioc:± 0.211 dB ± 0.8 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.060 dB ± 0.1 dB 



7.7.2 Combining of TPC commands Test 1 
Ior1, Ior2: ± 0.55 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.0041 dB ± 0.1 dB 



7.7.2 Combining of TPC commands Test 2 



Ior/Ioc:± 0.241 dB ± 0.8 dB 



Ioc: ± 0.55 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.0041 dB ± 0.1 dB 



7.8.1 Power Control in the Downlink, Constant 



BLER Target 



Ior/Ioc:± 0.211 dB ± 0.56 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.024 dB ± 0.1 dB 



7.8.2 Power Control in the Downlink, Initial 



Convergence 



Ior/Ioc:± 0.211 dB ± 0.56 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.06dB ± 0.1dB 



7.8.3 Power Control in the Downlink, Wind Up 



Effects 



Ior/Ioc:± 0.211 dB ± 0.56 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.029 dB ± 0.1 dB 



7.9.1 Downlink Compressed Mode. Single Link 



Performance. Test 1&2 



Ior/Ioc:± 0.241 dB ± 0.6 dB 



DPCH_Ec/Ior: ± 0.036 dB ± 0.1 dB 



7.10 Blind Transport Format Detection 



Test 1,2,3 



Ior/Ioc:± 0.115 dB ± 0.3 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.060 dB ± 0.1 dB 



7.10 Blind Transport Format Detection 



Test 4,5,6 



Ior/Ioc:± 0.211 dB ± 0.56 dB 



Ioc: ± 0.61 dB ± 1.0 dB 



DPCH_Ec/Ior: ± 0.054 dB ± 0.1 dB 
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Test System used 



AT4 wireless MINT T1152 HSDPA RF test system 



Test Case MINT HSDPA RF Tester Uncertainty Specification Limit 



5.2A, 5.2AA & 5.2B Maximum Output 



Power 
± 0.7 dB ± 0.7 dB  



5.7A HS-DPCCH ± 0.069 dB ± 0.1 dB 



5.9A & 5.9B Spectrum Emissions Mask ± 1.08 dB ± 1.5 dB 



5.10A & 5.10B Adjacent Leakage Power 



Ratio 
± 0.77 dB ± 0.8 dB 



5.13.1A Error Vector Magnitude Single Code: ±0.8% Single Code: ±2.5% 



5.13.1AA Error Vector Magnitude and Phase 



Discontinuity 



Single Code: ±0.8% 



Phase: ±0.56º 



Single Code: ±2.5% 



Phase: ±0.6º 



6.3A Maximum Input level Reception + 0.68 dB (+0.62 typical) + 0.7 dB  



8.7.9 UE Power Headroom 



or



c



I



E
±0.05 dB 



Overall UL absolute power measurement 



uncertainty ±0.7 dB 



 



DPCCH code domain absolute power 



measurement uncertainty ±0.728 dB 



or



c



I



E
 ±0.1 dB 



Overall UL absolute power measurement 



uncertainty       ±0.7 dB 



 



DPCCH code domain absolute power 



measurement uncertainty ±0.8 dB 



8.4.4.1 & 8.4.4.2 E-TFC Restriction in UE 



or



c



I



E
±0.05 dB 



Overall UL absolute power measurement 



uncertainty     ±0.7 dB 



 



DPCCH code domain absolute power 



measurement uncertainty ±0.728 dB 



or



c



I



E
 ±0.1 dB 



Overall UL absolute power measurement 



uncertainty       ±0.7 dB 



 



DPCCH code domain absolute power 



measurement uncertainty ±0.9 dB 



9.2.1A to 9.2.1F. Single Link Performance 



ocor IÎ ±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



 



ocor IÎ ±0.6 dB 



or



c



I



E
±0.1 dB 



ocI ±1.0 dB 



 



9.3.1 Single Link Performance - AWGN 



Propagation Condition 



ocor IÎ ±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



 



ocor IÎ ±0.3 dB 



or



c



I



E
±0.1 dB 



ocI ±1.0 dB 



9.3.2 Single Link Performance - Fading 



Propagation Condition 



ocor IÎ  ±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



 



ocor IÎ ±0.6 dB 



or



c



I



E
±0.1 dB 



ocI ±1.0 dB 
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9.4.1 Single Link Performance - 



Enhanced Performance Requirements 



Type 1 



ocor IÎ ±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



 



ocor IÎ ±0.6 dB 



or



c



I



E
 ±0.1 dB 



ocI  ±1.0 dB 



9.2.3A Closed Loop Diversity 



Performance – QPSK/16QAM, (FRC) 



H-Set 1/2/3 



ocor IÎ  ±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



ocor IÎ  ±0.8 dB 



ocI  ±1.0 dB 



or



c



I



E
 ±0.1 dB 



10.2.1.1 Detection of E-DCH HARQ 



ACK Indicator Channel (E-HICH) 



Single Link Performance (10 ms TTI) 



ocor IÎ ±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



ocor IÎ    ±0.6 dB 



ocI    ±1.0 dB 



E-HICH_Ec/Ior                   ±0.1 dB 



10.3.1.1 Detection of E-DCH Relative 



Grant Channel (E-RGCH) Single Link 



Performance (10 ms TTI) 



ocor IÎ ±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



ocor IÎ    ±0.6 dB 



ocI    ±1.0 dB 



E-HICH_Ec/Ior                   ±0.1 dB 



10.4.1.1 Demodulation of E-DCH 



Absolute Grant Channel (E-AGCH). 



Single link performance. 



ocor IÎ  ±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



ocor IÎ    ±0.6 dB 



ocI    ±1.0 dB 



E-HICH_Ec/Ior                   ±0.1 dB 



10.2.2.1.1 & 10.2.2.1.2 Detection of 



E-DCH HARQ ACK Indicator 



Channel (E-HICH) in Inter-Cell 



handover conditions – RLS not 



containing the serving E-DCH cell 



(10ms TTI & 2ms TTI) 



ocor II
1



ˆ
±0.07 dB 



ocor II
2



ˆ
±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



 



0.6 dB for ocor II 1
ˆ



 and ocor II 2
ˆ



 



0.1 dB for E-HICH_Ec/Ior 



10.2.2.2.1 & 10.2.2.2.2 Detection of 



E-DCH HARQ ACK Indicator 



Channel (E-HICH) in Inter-Cell 



handover conditions – RLS containing 



the serving E-DCH cell (10ms TTI & 



2ms TTI) 



ocor II
1



ˆ
±0.07 dB 



ocor II
2



ˆ
±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



 



0.6 dB for ocor II 1
ˆ



 and ocor II 2
ˆ



 



0.1 dB for E-HICH_Ec/Ior 



 



10.3.2 Detection of E-DCH Relative 



Grant Channel (E-RGCH) in Inter-



Cell Handover conditions 



ocor II
1



ˆ
±0.07 dB 



ocor II
2



ˆ
±0.07 dB 



or



c



I



E
±0.05 dB 



ocI ±0.712 dB 



 



0.6 dB for ocor II 1
ˆ



 and ocor II 2
ˆ



 



0.1 dB for E-RGCH_Ec/Ior 
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Test System used 



AT4 wireless MINT T1153 RRM RF test system 



Test Case Uncertainty of Test System Specification Limit 



8.2 Idle Mode Tasks   



8.2.2 Cell Re-Selection   



8.2.2.1 Scenario 1: Single carrier case 



0 dB 



During T1 and T2: 



or



c



I



ECPICH _



±0.1 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



 



Temperature stability  0.1dB/ºC 



During T1 and T2: 



ocI ±1.0 dB 



 



 0.3 dB 



During T1: 



orI (2)±0.7 dB 



 
Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



During T1: 



orI (1, 3, 4, 5, 6) relative to orI (2)±0.3 dB 



 0.3 dB 



During T2: 



orI (1)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



During T2 



orI (2, 3, 4, 5, 6) relative to orI (1)±0.3 dB 



8.2.2.2 Scenario 2: Multi carrier case 



0 dB 



Channel 1 during T1 and T2: 



or



c



I



ECPICH _
±0.1 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



Channel 1 during T1 and T2: 



ocI (1)±1.0 dB 



 
0.3 dB 



Channel 1 during T1: 



orI (1)±0.7 dB 



 
Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



Channel 1 during T1: 



orI (3, 4) relative to orI (1)±0.3 dB 



0.3 dB 
Channel 1 during T2: 



orI (1)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



Channel 1 during T2: 



orI (3, 4) relative to orI (1)±0.3 dB 



0 dB 



Channel 2 during T1 and T2: 



or



c



I



ECPICH _
±0.1 dB 



Calibration Acuraccy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



Channel 2 during T1 and T2: 



ocI (2)±1.0 dB 



0.3 dB 
Channel 2 during T1: 



orI (2)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



Channel 2 during T1: 



orI (5, 6) relative to orI (2)±0.3 dB 



0.65 dB 
Channel 2 during T2: 



orI (2)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



Channel 2 during T2: 



orI (5, 6) relative to orI (2)±0.3 dB 



8.2.3 UTRAN to GSM Cell Re-



Selection 
 



 



8.2.3.1 Scenario 1: Both UTRA and 



GSM level changed 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
RXLEVIoc ±0.3 dB 



 0.3 dB ocI ±1.0 dB 
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 Calibration Accuracy(23ºC) 0.3 dB 



 



Temperature stability  0.1dB/ºC 



RXLEV±1.0 dB 



0 dB 



or



c



I



ECPICH _
±0.1 dB 



8.2.3.2 Scenario 2: Only UTRA level 



changed 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
RXLEVIoc ±0.3 dB 



 0.3 dB ocI ±1.0 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 0.81 dB 



RXLEV±1.0 dB 



0 dB 



or



c



I



ECPICH _
±0.1 dB 



8.3.2 FDD/FDD Hard Handover    



8.3.2.1 Handover to intra-frequency 



cell 
0 dB 



During T1 and T2 / T3: 



or



c



I



ECPICH _
±0.1 dB 



 
0.3 dB 



During T1 and T2 / T3: 



orI (1)±0.7 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



During T1 and T2 / T3: 



ocI ±1.0 dB 



 
Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



During T2 / T3: 



orI (2) relative to orI (1)±0.3 dB 



8.3.2.2 Handover to inter-frequency 



cell 
0 dB 



Channel 1 during T1 and T2 / T3: 



or



c



I



ECPICH _
±0.1 dB 



 
0.3 dB 



Channel 1 during T1 and T2 / T3: 



orI (1)±0.7 dB 



 Calibration Accuracy(23ºC) 0.3 dB 



Temperature stability  0.1dB/ºC 



Channel 1 during T1 and T2 / T3: 



ocI (1)±1.0 dB 



 
0.3 dB 



Channel 2 during T1 and T2 / T3: 



ocI (2)±1.0 dB 



0 dB 



Channel 2 during T2 / T3: 



or



c



I



ECPICH _
±0.1 dB 



0.3 dB 
Channel 2 during T2 / T3: 



orI (2)±0.7 dB 



8.3.4 Inter-system Handover from 



UTRAN FDD to GSM 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
RXLEVIoc ±0.3 dB 



 0.3dB ocI ±1.0 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



RXLEV±1.0 dB 



0 dB 



or



c



I



ECPICH _
±0.1 dB 



8.3.5 Cell Re-selection in 



CELL_FACH 
 



 



8.3.5.1 One frequency present in the 



neighbour list 
0 dB 



During T1 and T2: 



or



c



I



ECPICH _
±0.1 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



During T1 and T2: 



ocI ±1.0 dB 
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0.3 dB 



During T1: 



orI
(2)±0.7 dB 



 
Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



During T1: 



orI
(1, 3, 4, 5, 6) relative to orI



(2)±0.3 dB 



0.3 dB 



During T2: 



orI
(1)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



During T2: 



orI
(2, 3, 4, 5, 6) relative to orI



(1)±0.3 dB 



8.3.5.2 Two frequencies present in the 



neighbour list 
0 dB 



Channel 1 during T1 and T2: 



or



c



I



ECPICH _
±0.1 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



Channel 1 during T1 and T2: 



ocI (1)±1.0 dB 



 
0.3 dB 



Channel 1 during T1: 



orI (1)±0.7 dB 



 
Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



Channel 1 during T1: 



orI (3, 4) relative to orI (1)±0.3 dB 



0.3 dB 
Channel 1 during T2: 



orI (1)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



Channel 1 during T2: 



orI (3, 4) relative to orI (1)±0.3 dB 



0 dB 



Channel 2 during T1 and T2: 



or



c



I



ECPICH _
±0.1 dB 



Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



Channel 2 during T1 and T2: 



ocI (2)±1.0 dB 



0.3 dB 
Channel 2 during T1: 



orI (2)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



Channel 2 during T1: 



orI (5, 6) relative to orI (2)±0.3 dB 



0.3 dB 
Channel 2 during T2: 



orI (2)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



Channel 2 during T2: 



orI (5, 6) relative to orI (2)±0.3 dB 



8.3.5.3 Cell Re-selection to GSM Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
RXLEVIoc ±0.3 dB 



 0.3 dB ocI ±1.0 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



RXLEV±1.0 dB 



0 dB 



or



c



I



ECPICH _
±0.1 dB 



8.3.6 Cell Re-selection in CELL_PCH   



8.3.6.1 One frequency present in the 



neighbour list 
0 dB 



During T1 and T2: 



or



c



I



ECPICH _
±0.1 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



During T1 and T2: 



ocI ±1.0 dB 



 
0.3 dB 



During T1: 



orI (2)±0.7 dB 
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Adjusted by Pre-Calibration procedure to be lower than 



0.3 dB 



During T1: 



orI (1, 3, 4, 5, 6) relative to orI (2)±0.3 



dB 



 



0.3 dB 



During T2: 



orI (1)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 



0.3 dB 



During T2 



orI (2, 3, 4, 5, 6) relative to orI (1)±0.3 



dB 



8.3.6.2 Two frequencies present in 



the neighbour list 
0 dB 



Channel 1 during T1 and T2: 



or



c



I



ECPICH _
±0.1 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



Channel 1 during T1 and T2: 



ocI (1)±1.0 dB 



 
0.3 dB 



Channel 1 during T1: 



orI (1)±0.7 dB 



 
Adjusted by Pre-Calibration procedure to be lower than 



0.3 dB 



Channel 1 during T1: 



orI (3, 4) relative to orI (1)±0.3 dB 



0.3 dB 
Channel 1 during T2: 



orI (1)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 



0.3 dB 



Channel 1 during T2: 



orI (3, 4) relative to orI (1)±0.3 dB 



8.3.7 Cell Re-selection in 



URA_PCH 
 



 



8.3.7.1 One frequency present in 



the neighbour list 
0 dB 



During T1 and T2: 



or



c



I



ECPICH _
±0.1 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



During T1 and T2: 



ocI ±1.0 dB 



 
0.3 dB 



During T1: 



orI (2)±0.7 dB 



 



Adjusted by Pre-Calibration procedure to be lower than 



0.3 dB 



During T1: 



orI (1, 3, 4, 5, 6) relative to 



orI (2)±0.3 dB 



 



0.3 dB 



During T2: 



orI (1)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 



0.3 dB 



During T2 



orI (2, 3, 4, 5, 6) relative to orI (1)±0.3 



dB 



8.3.7.2 Two frequencies present in 



the neighbour list 
≈ 0 dB 



Channel 1 during T1 and T2: 



or



c



I



ECPICH _
±0.1 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



Channel 1 during T1 and T2: 



ocI (1)±1.0 dB 



 
± 0.3 dB 



Channel 1 during T1: 



orI (1)±0.7 dB 



 
Adjusted by Pre-Calibration procedure to be lower than 



0.3 dB 



Channel 1 during T1: 



orI (3, 4) relative to orI (1)±0.3 dB 



± 0.3 dB 
Channel 1 during T2: 



orI (1)±0.7 dB 



Adjusted by Pre-Calibration procedure to be lower than 



0.3 dB 



Channel 1 during T2: 



orI (3, 4) relative to orI (1)±0.3 dB 



8.4 RRC Connection Control   



8.4.1 RRC Re-establishment delay Adjusted by Pre-Calibration procedure to be lower than 



0.3 dB 
ocor IÎ ±0.3 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



ocI ±1.0 dB 
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≈ 0 dB 



or



c



I



ECPICH _
±0.1 dB 



8.4.2 Random Access Adjusted by Pre-Calibration procedure to be lower 



than 0.3 dB 
ocor IÎ ±0.3 dB 



 Calibration Accuracy(23ºC) 0.3 dB 



Temperature stability  0.1dB/ºC 



ocI ±1.0 dB 



 



≈ 0 dB 



or



c



I



EAICH _
±0.1 dB 



8.4.3 Transport format combination 



selection in UE ≈ 0 dB 



or



c



I



EDPCH _
±0.1 dB 



8.6 UE Measurements Procedures   



8.6.1 FDD intra frequency 



measurements 
 



 



8.6.1.1 Event triggered reporting in 



AWGN propagation conditions 



(R99) ≈ 0 dB 



During T1/T4 and T2/T3: 



or



c



I



ECPICH _
±0.1 dB 



 
± 0.3 dB 



During T1/T4 and T2/T3: 



orI (1)±0.7 dB 



 Calibration Accuracy(23ºC) 0.3 dB 



Temperature stability  0.1dB/ºC 



During T1/T4 and T2/T3: 



ocI ±1.0 dB 



 
Adjusted by Pre-Calibration procedure to be lower 



than 0.3 dB 



During T2/T3 only: 



orI (2) relative to orI (1)±0.3 dB 



8.6.1.1A Event triggered reporting 



in AWGN propagation conditions 



(Rel-4 and later) ≈ 0 dB 



During T1/T3 and T2: 



or



c



I



ECPICH _
±0.1 dB 



 
± 0.3 dB 



During T1/T3 and T2: 



orI (1)±0.7 dB 



 Calibration Accuracy(23ºC) 0.3 dB 



Temperature stability  0.1dB/ºC 



During T1/T3 and T2: 



ocI ±1.0 dB 



 
Adjusted by Pre-Calibration procedure to be lower 



than 0.3 dB 



During T2 only: 



orI (2) relative to orI (1)±0.3 dB 



8.6.1.2 Event triggered reporting of 



multiple neighbours in AWGN 



propagation condition (R99) ≈ 0 dB 



During T0 to T6: 



or



c



I



ECPICH _
±0.1 dB 



 
± 0.3 dB 



During T0 to T6: 



orI (1)±0.7 dB 



 
± 0.3 dB 



During T0 to T6: 



ocI ±1.0 dB 



 
Adjusted by Pre-Calibration procedure to be lower 



than 0.3 dB 



During T1/T2, T3 and T6: 



orI (3) relative to orI (1)±0.3 dB 



Adjusted by Pre-Calibration procedure to be lower 



than 0.3 dB 



During T3, T4/T5 and T6: 



orI (2) relative to orI (1)±0.3 dB 



8.6.1.2A Event triggered reporting 



of multiple neighbours in AWGN 



propagation condition (Rel-4 and 



later) 



≈ 0 dB 



During T0 to T4: 



or



c



I



ECPICH _
±0.1 dB 



 
± 0.3 dB 



During T0 to T4: 



orI (1)±0.7 dB 



 
± 0.3 dB 



During T0 to T4: 



ocI ±1.0 dB 



 
Adjusted by Pre-Calibration procedure to be lower 



than 0.3 dB 



During T1, T2 and T4: 



orI (3) relative to orI (1)±0.3 dB 
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Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



During T2, T3 and T4: 



orI (2) relative to orI (1)±0.3 dB 



8.6.1.3 Event triggered reporting of 



two detectable neighbours in AWGN 



propagation condition (R99) 
≈ 0 dB 



During T0 to T5: 



or



c



I



ECPICH _ ±0.1 dB 



 
± 0.3 dB 



During T0 to T5: 



orI (1)±0.7 dB 



 
± 0.3 dB 



During T0 to T5: 



ocI ±1.0 dB 



 
Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



During T1, T2/T3, T4 and T5: 



orI (3) relative to orI (1)±0.3 dB 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



During T2/T3, T4 and T5: 



orI (2) relative to orI (1)±0.3 dB 



8.6.1.3A Event triggered reporting of 



two detectable neighbours in AWGN 



propagation condition (Rel-4 and 



later) 



≈ 0 dB 



During T0 to T4: 



or



c



I



ECPICH _
±0.1 dB 



 
± 0.3 dB 



During T0 to T4: 



orI (1)±0.7 dB 



 
± 0.3 dB 



During T0 to T4: 



ocI ±1.0 dB 



 
Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



During T1, T2, T3 and T4: 



orI (3) relative to orI (1)±0.3 dB 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



During T2, T3 and T4: 



orI (2) relative to orI (1)±0.3 dB 



8.6.2 FDD inter frequency 



measurements 
 



 



8.6.2.1 Correct reporting of 



neighbours in AWGN propagation 



condition 
≈ 0 dB 



Channel 1 during T0, T1 and T2: 



or



c



I



ECPICH _ ±0.1 dB 



 
± 0.3dB 



Channel 1 during T0, T1 and T2: 



ocI ±1.0 dB 



 
± 0.3 dB 



Channel 1 during T0, T1 and T2: 



orI (1)±0.7 dB 



 
Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 



Channel 1 during T2: 



orI (2) relative to orI (1)±0.3 dB 



± 0.3 dB 
Channel 2 during T0, T1 and T2: 



ocI ±1.0 dB 



± 0.3 dB 
Channel 2 during T1 and T2: 



orI (3)±0.7 dB 



 



≈ 0 dB 
or



c



I



ECPICH _ ±0.1 dB 



8.6.4 GSM Measurement   



8.6.4.1 Correct reporting of GSM 



neighbours in AWGN propagation 



condition 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
RXLEVIoc ±0.3 dB 



 ± 0.3 dB ocI ±1.0 dB 



 Calibration Accuracy(23ºC)  0.3 dB 



Temperature stability  0.1dB/ºC 



RXLEV±1.0 dB 



≈ 0 dB 
or



c



I



ECPICH _
±0.1 dB 



8.7 Measurements Performance 



Requirements 
 



 



8.7.1 CPICH RSCP   
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8.7.1.1 Intra frequency measurements 



accuracy 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



  



± 0.3 dB 
ocI ±1.0 dB 



 



≈ 0 dB 



or



c



I



ECPICH _
±0.1 dB 



8.7.1.2 Inter frequency measurement 



accuracy 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 ± 0.3 dB ocI ±1.0 dB 



 Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 21 ococ II ±0.3 dB 



 



≈ 0 dB 



or



c



I



ECPICH _
±0.1 dB 



8.7.2 CPICH Ec/Io   



8.7.2.1 Intra frequency measurements 



accuracy 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 ± 0.3 dB ocI ±1.0 dB 



 



≈ 0 dB 



or



c



I



ECPICH _
±0.1 dB 



8.7.2.2 Inter frequency measurement 



accuracy 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 ± 0.3 dB ocI ±1.0 dB 



 Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 21 ococ II ±0.3 dB 



 



≈ 0 dB 



or



c



I



ECPICH _
±0.1 dB 



8.7.3 UTRA Carrier RSSI Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 ± 0.3 dB ocI ±1.0 dB 



 Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 21 ococ II ±0.3 dB 



8.7.4 SFN-CFN observed time 



difference 
 



 



8.7.4.1 Intra frequency measurements 



accuracy 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 ± 0.3 dB ocI ±1.0 dB 



8.7.4.2 Inter frequency measurements 



accuracy 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 ± 0.3 dB ocI ±1.0 dB 



8.7.5.1 SFN-SFN observed time 



difference type 1 



Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 ± 0.3 dB ocI ±1.0 dB 



8.7.6 UE Rx-Tx time difference Adjusted by Pre-Calibration procedure to be lower than 0.3 



dB 
ocor IÎ ±0.3 dB 



 ± 0.3dB ocI ±1.0 dB 
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3GPP TS 34.121-2 



Table / Item Requirement text Supported 



A.4/1  



Table A.1 



UE Implementation Types 



UE Radio Technologies 
  



A.1/1 FDD (DS) Yes 



A.1/2 TDD 3.84 Mcps No 



A.1/3 TDD 1.28 Mcps (LCR) No 



A.1/4 GSM Yes 



A.1/5 GPRS Yes 



A.1/6 E-UTRAN FDD No 



A.1/7 E-UTRAN TDD No 



A.4/2  



Table A.2 



UE Service Capabilities 



Definition of Bearer Services 
  



A.2/1 Circuit Switched Yes 



A.2/2 Packet Switched Yes 



A.2/3 UE supports UE operation mode A: PS and CS simultaneously Yes 



A.4/2  



Table A.2a 



UE Service Capabilities 



Teleservices 
  



A.2a/1 Narrow band speech (AMR) Yes 



A.2a/2 Emergency call Yes 



A.4/2  



Table A.3 
Void   



A.4/3  



Table A.4 



Baseline Implementation Capabilities 



Supported protocols 
  



A.4/1 Call Control  Yes 



A.4/2 Mobility Management  Yes 



A.4/3 Session Management  Yes 



A.4/4 GPRS Mobility Management Yes 



A.4/5 Radio Resource Control Yes 



A.4/6 Packet Data Convergence Protocol Yes 



A.4/7 Broadcast/Multicast Control Yes 



A.4/8 Radio Link Control Yes 



A.4/9 Medium Access Control Yes 



A.4/10 Physical Layer Yes 



A.4/3  



Table A.5 



Baseline Implementation Capabilities 



Special Conformance Testing Functions  
  



A.5/1 UE test loop Yes 



A.5/2 
Support of UE test loop mode 1 with UL RLC SDU size bigger than 12160 bits 
(1520 octets) 



Yes 



A.4/3  



Table A.6 



Baseline Implementation Capabilities 



FDD (DS) RF Baseline Implementation Capabilities 
  



A.6/1 Chip rate 3,84 Mcps Yes 



A.6/2 Frequency band: 1 920-1 980, 2 110-2 170 MHz No 



A.6/3 Frequency band: 1 850-1 910, 1 930-1 990 MHz Yes 



A.6/4 Frequency band: Other spectrum No 



A.6/5 TX-RX Freq. Sep: 190 MHz Yes 



A.6/6 TX-RX Freq. Sep: 80 MHz Yes 



A.6/7 TX-RX Freq. Sep: Variable No 



A.6/8 Carrier raster: 200 kHz Yes 



A.6/9 UE Power Class 1 for Operation Band I  (+33 dBm) No 



A.6/10 UE Power Class 2 for Operation Band I (+27 dBm) No 



A.6/11 UE Power Class 3 for Operation Band I (+24 dBm) No 



A.6/12 UE Power Class 4for Operation Band I (+21 dBm) No 



A.6/13 Output RF spectrum emissions Yes 



A.6/14 Frequency band: 1710-1785, 1805-1880 MHz No 



A.6/15 Frequency band: 1710-1755, 2110-2155 MHz No 



A.6/16 Frequency band: 824 - 849, 869-894 MHz Yes 



A.6/17 Frequency band: 830-840, 875-885 MHz Yes 



A.6/18 Frequency band: 2500-2570, 2620-2690 MHz No 



A.6/19 Frequency band: 880-915, 925-960 MHz No 



A.6/20 Frequency band: 1749.9-1784.9, 1844.9-1879.9 MHz No 



A.6/21 Frequency band: 1710 - 1770, 2110 - 2170 MHz No 



A.6/22 Frequency band: 1427.9 -1447.9, 1475.9 -1495.9 MHz No 



A.6/23 Frequency band: 698 – 716, 728 – 746 MHz No 



A.6/24 Frequency band: 777 – 787, 746 – 756 MHz No 



A.6/25 Frequency band:  788 – 798, 758 – 768 MHz No 



A.6/26 Frequency band: 830 – 845, 875 – 890 MHz Yes 



A.6/27 Frequency band: 832 – 862, 791 – 821 MHz No 
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A.6/28 Frequency band: 1447.9 – 1462.9, 1495.9 – 1510.9 MHz No 



A.6/29 DB-DC-HSDPA Configuration 1 No 



A.6/30 DB-DC-HSDPA Configuration 2 No 



A.6/31 DB-DC-HSDPA Configuration 3 No 



A.6/32 Frequency band: 3410 – 3490, 3510 – 3590 MHz No 



A.6/33 Frequency band: 1850 – 1915,  1930  – 1995 MHz No 



A.6/34 Frequency band: 814 – 849, 859-894 MHz No 



A.4/3  



Table A.6a 



Baseline Implementation Capabilities 



(DS) UE Power Classes 
  



A.6a/1 UE Power Class 3 for Operation Band II (+24 dBm) Yes 



A.6a/2 UE Power Class 3bis  for Operation Band II (+23 dBm) No 



A.6a/3 UE Power Class 4 for Operation Band II (+21 dBm) No 



A.6a/4 UE Power Class 3 for Operation Band III (+24 dBm) No 



A.6a/5 UE Power Class 3bis  for Operation Band III (+23 dBm) No 



A.6a/6 UE Power Class 4 for Operation Band III (+21 dBm) No 



A.6a/7 UE Power Class 3 for Operation Band IV (+24 dBm) No 



A.6a/8 UE Power Class 3bis  for Operation Band I V (+23 dBm) No 



A.6a/9 UE Power Class 4 for Operation Band IV (+21 dBm) No 



A.6a/10 UE Power Class 3 for Operation Band V (+24 dBm) Yes 



A.6a/11 UE Power Class 3bis  for Operation Band V (+23 dBm) No 



A.6a/12 UE Power Class 4 for Operation Band V (+21 dBm) No 



A.6a/13 UE Power Class 3 for Operation Band VI (+24 dBm) Yes 



A.6a/14 UE Power Class 3bis  for Operation Band VI (+23 dBm) No 



A.6a/15 UE Power Class 4 for Operation Band VI (+21 dBm) No 



A.6a/16 UE Power Class 3 for Operation Band VII (+24 dBm) No 



A.6a/17 UE Power Class 3bis  for Operation Band VII (+23 dBm) No 



A.6a/18 UE Power Class 4 for Operation Band VII (+21 dBm) No 



A.6a/19 UE Power Class 3 for Operation Band VIII (+24 dBm) No 



A.6a/20 UE Power Class 3bis  for Operation Band VIII (+23 dBm) No 



A.6a/21 UE Power Class 4 for Operation Band VIII (+21 dBm) No 



A.6a/22 UE Power Class 3 for Operation Band IX (+24 dBm) No 



A.6a/23 UE Power Class 3bis  for Operation Band IX (+23 dBm) No 



A.6a/24 UE Power Class 4 for Operation Band IX (+21 dBm) No 



A.6a/25 UE Power Class 3 for Operation Band X (+24 dBm) No 



A.6a/26 UE Power Class 3bis  for Operation Band X (+23 dBm) No 



A.6a/27 UE Power Class 4 for Operation Band X (+21 dBm) No 



A.6a/28 UE Power Class 3 for Operation Band XI (+24 dBm) No 



A.6a/29 UE Power Class 3bis  for Operation Band XI (+23 dBm) No 



A.6a/30 UE Power Class 4 for Operation Band XI (+21 dBm) No 



A.6a/31 UE Power Class 3 for Operation Band XII (+24 dBm) No 



A.6a/32 UE Power Class 3bis  for Operation Band XII (+23 dBm) No 



A.6a/33 UE Power Class 4 for Operation Band XII (+21 dBm) No 



A.6a/34 UE Power Class 3 for Operation Band XIII (+24 dBm) No 



A.6a/35 UE Power Class 3bis  for Operation Band XIII (+23 dBm) No 



A.6a/36 UE Power Class 4 for Operation Band XIII (+21 dBm) No 



A.6a/37 UE Power Class 3 for Operation Band XIV (+24 dBm) No 



A.6a/38 UE Power Class 3bis  for Operation Band XIV (+23 dBm) No 



A.6a/39 UE Power Class 4 for Operation Band XIV (+21 dBm) No 



A.6a/40 UE Power Class 3 for Operation Band XIX (+24 dBm) Yes 



A.6a/41 UE Power Class 3bis  for Operation Band XIX (+23 dBm) No 



A.6a/42 UE Power Class 4 for Operation Band XIX (+21 dBm) No 



A.6a/43 UE Power Class 3 for Operation Band XXI (+24 dBm) No 



A.6a/44 UE Power Class 3bis  for Operation Band XXI (+23 dBm) No 



A.6a/45 UE Power Class 4 for Operation Band XXI (+21 dBm) No 



A.6a/46 UE Power Class 3 for Operation Band XX (+24 dBm) No 



A.6a/47 UE Power Class 3bis  for Operation Band XX (+23 dBm) No 



A.6a/48 UE Power Class 4 for Operation Band XX (+21 dBm) No 



A.6a/49 UE Power Class 3 for Operation Band XXII (+24 dBm) No 



A.6a/50 UE Power Class 3bis  for Operation Band XXII (+23 dBm) No 



A.6a/51 UE Power Class 4 for Operation Band XXII (+21 dBm) No 



A.6a/52 UE Power Class 3 for Operation Band XXV (+24 dBm) No 



A.6a/53 UE Power Class 3bis  for Operation Band XXV (+23 dBm) No 



A.6a/54 UE Power Class 4 for Operation Band XXV (+21 dBm) No 



A.6a/55 UE Power Class 3 for Operation Band XXVI (+24 dBm) No 



A.6a/56 UE Power Class 3bis  for Operation Band XXVI (+23 dBm) No 



A.6a/57 UE Power Class 4 for Operation Band XXVI (+21 dBm) No 



A.4/3  



Table A.7 



Baseline Implementation Capabilities 



FDD Layer 1 UE Radio Access Capabilities 
  



A.7/1 Support of turbo decoding Yes 



A.7/2 Support of turbo encoding Yes 
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A.7/3 Support for SF 512 (downlink) No 



A.7/4 Support of PDSCH No 



A.7/5 Simultaneous reception of SCCPCH and DPCH No 



A.7/6 Simultaneous reception of SCCPCH, DPCH and PDSCH No 



A.7/7 Support of PCPCH No 



A.7/8 Support of uplink compressed mode only No 



A.7/9 Support of downlink compressed mode only No 



A.7/10 Support of uplink and downlink compressed mode Yes 



A.7/11 void   



A.7/12 void   



A.7/13 void   



A.7/14 Support of HS-PDSCH Yes 



A.7/15 Support of E-DPDCH Yes 



A.7/16 Support of MBMS No 



A.7/17 Support of HS-SCCHless HS-DSCH No 



A.7/18 Full Support of F-DPCH Yes 



A.7/19 Support of DPCCH Discontinuous Transmission Yes 



A.7/20 Support of Target Cell Pre-Configuration No 



A.7/21 Support of HS-PDSCH in CELL_FACH No 



A.7/22 Support of Common E-DCH No 



A.7/23 Support of dual band operation No 



A.7/24 Support of CSG No 



A.7/25 Support of intra-frequency SI acquisition for HO No 



A.7/26 Support of inter-frequency SI acquisition for HO No 



A.7/27 Support of dual cell E-DCH operation No 



A.7/28 Support of MIMO only with single-stream restriction No 



A.7/29 
Support of TX Diversity on DL Control Channels by MIMO Capable UE when 
MIMO operation is active 



No 



A.4/3  



Table A.8 



Baseline Implementation Capabilities 



FDD HS-DSCH physical layer categories 
  



A.8/1 Category 1 No 



A.8/2 Category 2  No 



A.8/3 Category 3 No 



A.8/4 Category 4 No 



A.8/5 Category 5  No 



A.8/6 Category 6 No 



A.8/7 Category 7 No 



A.8/8 Category 8 Yes 



A.8/9 Category 9 No 



A.8/10 Category 10 No 



A.8/11 Category 11 No 



A.8/12 Category 12 No 



A.8/13 Category 13 No 



A.8/14 Category 14 No 



A.8/15 Category 15 No 



A.8/16 Category 16 No 



A.8/17 Category 17 No 



A.8/18 Category 18 No 



A.8/19 Category 19 No 



A.8/20 Category 20 No 



A.8/21 Category 21 No 



A.8/22 Category 22 No 



A.8/23 Category 23 No 



A.8/24 Category 24 No 



A.8/25 Category 25 No 



A.8/26 Category 26 No 



A.8/27 Category 27 No 



A.8/28 Category 28 No 



A.8/29 Category 29 No 



A.8/30 Category 30 No 



A.8/31 Category 31 No 



A.4/3  



Table A.9 



Baseline Implementation Capabilities 



FDD E-DCH physical layer categories 
  



A.9/1 Category 1 No 



A.9/2 Category 2  No 



A.9/3 Category 3 No 



A.9/4 Category 4 No 



A.9/5 Category 5  No 



A.9/6 Category 6 Yes 



A.9/7 Category 7 No 
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A.9/8 Category 8 No 



A.9/9 Category 9 No 



A.4/4  



Table A.10 



Additional information 



Reference Measurement Channels 
  



A.10/1 Up-link reference measurement channel 12.2 kbps (FDD) Yes 



A.10/2 Down-link reference measurement channel 12.2 kbps (FDD) Yes 



A.10/3 Up-link reference measurement channel 64 kbps (FDD) Yes 



A.10/4 Down-link reference measurement channel 64 kbps (FDD) Yes 



A.10/5 Up-link reference measurement channel 144 kbps (FDD) Yes 



A.10/6 Down-link reference measurement channel 144 kbps (FDD) Yes 



A.10/7 Up-link reference measurement channel 384 kbps (FDD) Yes 



A.10/8 Down-link reference measurement channel 384 kbps (FDD) Yes 



A.10/9 Up-link reference measurement channel 768 kbps (FDD) Yes 



A.10/10 Down-link reference measurement channel 2 64 kbps (FDD) No 



A.4/4  



Table A.11 



Additional information 



Additional capabilities 
  



A.11/1 Enhanced performance requirements type 1 for HSDPA 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



A.11/2 Enhanced performance requirements type 2 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



A.11/3 Enhanced performance requirements type 3 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 
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No 



No 



No 



No 



No 



No 



A.11/4 Enhanced performance requirements type 1 for E-DCH 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



A.11/5 Enhanced performance requirements type 1 for MBMS 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



A.11/6 Enhanced performance requirements Type 3i 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



A.11/7 Enhanced performance requirements Type1 for DCH 



No 



No 



No 
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No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



No 



A.4/4  



Table A.12 
Additional Information   



A.12/1 UE without vibration sensitive components Yes 











 



Report No: (NIE) 00474RMV.010 Page 32 of 34 17/05/2013 



 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



APPENDIX D: Photographs 



 



 



 











 



Report No: (NIE) 00474RMV.010 Page 33 of 34 17/05/2013 



 



 



FRONT VIEW 



 











 



Report No: (NIE) 00474RMV.010 Page 34 of 34 17/05/2013 



 



 



REAR VIEW 



 



 



 



 













 



Report No: (NIE) 00474RMV.008 Page 1 of 33 21/05/2013 



 



 



 
Testing Laboratory 



2209 



  



AT4 wireless, Inc.  
16F-7, No. 266, Sec. 1,Wenhua 2nd Road 



Linkou District 24448 New Taipei City, 



Taiwan (R.O.C) 



Tel. +886 2 7705 3300 - Fax +886 2 7705 



3301 



PARTIAL GSM TEST REPORT 



REFERENCE STANDARD:  



3GPP TS 51.010-1 TSG GSM/EDGE Radio Access Network Digital cellular telecommunications system 



(Phase 2+); Mobile Station (MS) conformance specification; Conformance specification 



NIE ........................................................ : 00474RMV.008 



Approved by  



(name / position & signature)  ................ : 



Stan Lin 



Laboratory Manager 



 



Elaboration date  .................................... : 2013-05-21 



Identification of item tested................. : UE910-NAR 



Trademark .............................................. : Telit 



Model and/or type reference  ................. : UE910-NAR 



Other identification of the product ......... : - 



Final HW version ................................... : 0 



Final SW version ................................... : 12.00.503-B033 



IMEI TAC ............................................. : 35467705 



Features .................................................. : - 



Description ............................................. : 2G, 3G Wireless Module  



Applicant  ............................................. : TELIT COMMUNICATIONS S.P.A. 



Address .................................................. : Via Stazione di Prosecco 5/b 



34010 SGONICO 



TRIESTE - ITALY 



CIF/NIF/Passport/VAT .......................... : 03711600266 



Contact person ....................................... : Andrea Fragiacomo 



Telephone / Fax ..................................... : TEL:+39 0404192111 / FAX: +39 040 4192 383 



e-mail:  ................................................... : andrea.fragiacomo@telit.com 



  



Official Observer of 



 



PTCRB Associate Accredited Test Lab 
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Test samples supplier  .......................... : Same as Applicant 



Manufacturer  ...................................... : Same as Applicant 



Test method requested  ........................ : Selected test cases according to: Appendix A 



Certification Criteria .............................. : Leading document for testing on Band 850 / 1900 for NAPRD.03 v5.14 



Standard ................................................. : 3GPP TS 51.010-1 v11.0.0 



3GPP TS 51.010-2 v11.0.0 



Test procedure  ...................................... : PEMV03: RF Conformance Testing. 



PEMV06: Temperature and Humidity Testing Control. 



Additional Reference Documents  ......... : N/A 



Non-standardized test method  ............... : N/A 



Report template No. ............................. : FMV029 



IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, except in full, without the previous written 



permission of AT4 wireless, Inc. 
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Competences and guarantees 



AT4 wireless is a testing laboratory accredited by the National Accreditation Body (TAF –Taiwan Accreditation 



Foundation), to perform the tests indicated in the Certificate No.2209. 



AT4 wireless is a testing laboratory competent to carry out the tests described in this report. 



In order to assure the traceability to other national and international laboratories, AT4 wireless has a calibration 



and maintenance programme for its measurement equipment according to the ISO 17025. 



AT4 wireless guarantees the reliability of the data presented in this report, which is the result of the 



measurements and the tests performed to the item under test on the date and under the conditions stated on the 



report and, it is based on the knowledge and technical facilities available at AT4 wireless at the time of 



performance of the test. 



AT4 wireless is liable to the client for the maintenance of the confidentiality of all information related to the item 



under test and the results of the test.  



AT4 wireless issues the two following types of  GSM Test Reports: 



Full GSM Test Report: This Test Report contains within Appendix A a list of ALL test cases referenced 



in the corresponding Certification Criteria Leading documents. Full GSM Test Reports contain a testing 



conclusion in Summary chapter. 



Partial GSM Test Report: This Test Report contains within Appendix A a subset of test cases requested 



by the customer and/or what is deemed necessary by AT4 wireless after a review to a product with 



respect to modification. Partial GSM Test Reports do not contain a testing conclusion in Summary 



chapter. 



 



General conditions 



1. This report is only referred to the item that has undergone the test. 



2. This report does not constitute or imply on its own an approval of the product by the Certification 



Bodies or competent Authorities. 



3. This document is only valid if complete; no partial reproduction can be made without previous 



written permission of AT4 wireless. 



4. This test report cannot be used partially or in full for publicity and/or promotional purposes without 



previous written permission of AT4 wireless and the Accreditation Bodies. 



Uncertainty 



Uncertainty (factor k=2) was calculated according to the AT4 wireless internal document PODT000. 



Usage of samples 



Samples undergoing test have been selected by: TELIT COMMUNICATIONS S.P.A. 



Sample operating mode: Normal mode according to the requested standards. 



Following Samples have been used: 



 



Sample ID Description Model HW version SW version Serial # (IMEI) 
Date of 



reception 



00474-02_02a 2G/3G Module UE910-NAR 0 12.00.503-B030 354677059001302  2013-02-18 



00474-02_02b 2G/3G Module UE910-NAR 0 12.00.503-B033 354677059001302  2013-02-18 



 



All Samples have undergone total or partially the test(s) specified in subclause “Test method requested”. 
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Testing period  



The performed test started on 2013-02-20 and finished on 2013-03-16. 



The tests have been performed at AT4 wireless. 



 



Environmental conditions 



General environmental conditions: 



 



 



NOMINAL EXTREME  



LOWER HIGHER LOWER HIGHER 



RELATIVE HUMIDITY 20 % 75 % 20 % 75 % 



TEMPERATURE 15 ºC 35 ºC -20 ºC +55 ºC 



VOLTAGE  3.8v 3.4v 4.2v 



 



 



Summary 



The qualified PICS/PIXIT menu of the test system was defined in accordance with the client. 



The results of the performed tests according to the standards 3GPP TS 51.010-1, the item under tests is IN 



COMPLIANCE with the requested test method. 



NOTE: The results presented in this Test Report apply only to the particular item under test established in page 1 



of this document, as presented for test on the date(s) shown in section, “USAGE OF SAMPLES, TESTING 



PERIOD AND ENVIRONMENTAL CONDITIONS”. 



 



Remarks and comments 



The tests have been realized by the technical personnel: Terry Huang. 



Testing verdicts 



Not applicable .................................................... : NA 



Pass .................................................................... : P 



Fail ..................................................................... : F 



Inconclusive ....................................................... : I 



Not measured ..................................................... : NM 
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Summary of Test Results 
 



 
VERDICT 



850 900 1800 1900 



Standard PASS FAIL INC PASS FAIL INC PASS FAIL INC PASS FAIL INC 



3GPP TS 51.010-1 108 0 0 0 0 0 0 0 0 120 0 0 



Total 108 0 0 0 0 0 0 0 0 120 0 0 



 



 



Test Results 



3GPP TS 51.010-1 



Ref Condition 
850 1900 



Date Test sample Result Test system Date Test sample Result Test system 
12.1.1  Normal 2013-02-23 00474-02_02a P TP56  2013-02-23 00474-02_02a P TP56  



12.1.2  Normal 2013-02-23 00474-02_02a P TP56  2013-02-23 00474-02_02a P TP56  



13.2  Normal 2013-02-23 00474-02_02a P TP56  2013-02-23 00474-02_02a P TP56  



  HTHV 2013-03-07 00474-02_02b P TP56  2013-03-07 00474-02_02b P TP56  



  HTLV 2013-03-07 00474-02_02b P TP56  2013-03-07 00474-02_02b P TP56  



  LTHV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



  LTLV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



13.4  Normal 2013-02-23 00474-02_02a P TP56  2013-02-23 00474-02_02a P TP56  



  HTHV 2013-03-07 00474-02_02b P TP56  2013-03-07 00474-02_02b P TP56  



  HTLV - 2013-03-07 00474-02_02b P TP56  



  LTHV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



  LTLV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



13.16.1  Normal 2013-02-21 00474-02_02a P TP56  2013-02-21 00474-02_02a P TP56  



  HTHV - 2013-03-07 00474-02_02b P TP56  



  HTLV - 2013-03-07 00474-02_02b P TP56  



  LTHV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



  LTLV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



13.16.2-1  Normal 2013-02-20 00474-02_02a P TP56  2013-02-20 00474-02_02a P TP56  



  HTHV - 2013-03-07 00474-02_02b P TP56  



  HTLV - 2013-03-07 00474-02_02b P TP56  



  LTHV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



  LTLV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



13.16.3  Normal 2013-02-21 00474-02_02a P TP56  2013-02-23 00474-02_02a P TP56  



  HTHV - 2013-03-07 00474-02_02b P TP56  



  HTLV - 2013-03-07 00474-02_02b P TP56  



  LTHV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



  LTLV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



13.17.1  Normal 2013-03-07 00474-02_02b P TP56  2013-02-23 00474-02_02a P TP56  
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Ref Condition 
850 1900 



Date Test sample Result Test system Date Test sample Result Test system 
  HTHV - 2013-03-07 00474-02_02b P TP56  



  HTLV - 2013-03-07 00474-02_02b P TP56  



  LTHV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



  LTLV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



13.17.2  Normal 2013-02-21 00474-02_02a P TP56  2013-03-06 00474-02_02b P TP56  



  HTHV - 2013-03-07 00474-02_02b P TP56  



  HTLV 2013-03-07 00474-02_02b P TP56  2013-03-07 00474-02_02b P TP56  



  LTHV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



  LTLV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



13.17.3-1  Normal 2013-02-20 00474-02_02a P TP56  2013-02-21 00474-02_02a P TP56  



  HTHV - 2013-03-07 00474-02_02b P TP56  



  HTLV - 2013-03-07 00474-02_02b P TP56  



  LTHV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



  LTLV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



13.17.4  Normal 2013-02-21 00474-02_02a P TP56  2013-03-06 00474-02_02b P TP56  



  HTHV - 2013-03-07 00474-02_02b P TP56  



  HTLV - 2013-03-07 00474-02_02b P TP56  



  LTHV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



  LTLV 2013-03-06 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



14.2.1  Normal 2013-02-23 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



  HTHV 2013-03-02 00474-02_02b P TP56  2013-03-04 00474-02_02b P TP56  



  HTLV 2013-03-02 00474-02_02b P TP56  2013-03-03 00474-02_02b P TP56  



  LTHV 2013-03-04 00474-02_02b P TP56  2013-03-04 00474-02_02b P TP56  



  LTLV 2013-03-04 00474-02_02b P TP56  2013-03-04 00474-02_02b P TP56  



14.2.3  Normal 2013-02-23 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



14.2.4  Normal 2013-02-23 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



14.2.10  Normal 2013-02-23 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



14.2.18  Normal 2013-03-07 00474-02_02b P TP56  2013-02-28 00474-02_02a P TP56  



14.2.24  Normal 2013-03-07 00474-02_02b P TP56  2013-03-07 00474-02_02b P TP56  



14.2.25  Normal 2013-02-25 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



14.2.26  Normal 2013-02-25 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



14.3  Normal 2013-02-25 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



  HTHV 2013-03-04 00474-02_02b P TP56  2013-03-04 00474-02_02b P TP56  



  HTLV 2013-03-02 00474-02_02b P TP56  2013-03-03 00474-02_02b P TP56  



  LTHV 2013-03-04 00474-02_02b P TP56  2013-03-04 00474-02_02b P TP56  



  LTLV 2013-03-04 00474-02_02b P TP56  2013-03-04 00474-02_02b P TP56  



14.4.1  Normal 2013-02-25 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



14.4.4  Normal 2013-02-25 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



14.4.5  Normal 2013-02-25 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



14.4.8  Normal 2013-02-25 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



14.4.28  Normal 2013-03-07 00474-02_02b P TP56  2013-03-07 00474-02_02b P TP56  



14.4.31  Normal 2013-03-05 00474-02_02b P TP56  2013-02-28 00474-02_02a P TP56  



14.4.32  Normal 2013-03-07 00474-02_02b P TP56  2013-02-28 00474-02_02a P TP56  



14.5.1.2  Normal 2013-02-28 00474-02_02a P TP56  2013-02-28 00474-02_02a P TP56  
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Ref Condition 
850 1900 



Date Test sample Result Test system Date Test sample Result Test system 
14.5.1.3  Normal 2013-02-28 00474-02_02a P TP56  2013-03-08 00474-02_02b P TP56  



14.5.1.7  Normal 2013-03-07 00474-02_02b P TP56  2013-03-07 00474-02_02b P TP56  



14.6.1  Normal 2013-02-25 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



  HTHV 2013-03-04 00474-02_02b P TP56  2013-03-04 00474-02_02b P TP56  



  HTLV 2013-03-02 00474-02_02b P TP56  2013-03-03 00474-02_02b P TP56  



  LTHV 2013-03-04 00474-02_02b P TP56  2013-03-04 00474-02_02b P TP56  



  LTLV 2013-03-04 00474-02_02b P TP56  2013-03-04 00474-02_02b P TP56  



14.7.1  Normal 2013-03-05 00474-02_02b P TP56  2013-03-06 00474-02_02b P TP56  



14.8.1  Normal 2013-03-05 00474-02_02b P TP56  2013-03-07 00474-02_02b P TP56  



14.10.3  Normal 2013-02-25 00474-02_02a P TP56  - 



14.10.4  Normal 2013-02-25 00474-02_02a P TP56  - 



14.11.1.1  Normal 2013-02-25 00474-02_02a P TP56  2013-02-26 00474-02_02a P TP56  



14.12.1.1  Normal 2013-02-26 00474-02_02a P TP56  2013-02-27 00474-02_02a P TP56  



14.12.1.2  Normal 2013-02-26 00474-02_02a P TP56  2013-02-27 00474-02_02a P TP56  



14.16.1  Normal 2013-02-26 00474-02_02a P TP56  2013-02-27 00474-02_02a P TP56  



  HTHV 2013-03-01 00474-02_02b P TP56  2013-03-02 00474-02_02b P TP56  



  HTLV 2013-03-02 00474-02_02b P TP56  2013-03-02 00474-02_02b P TP56  



  LTHV 2013-02-28 00474-02_02a P TP56  2013-03-01 00474-02_02a P TP56  



  LTLV 2013-03-01 00474-02_02a P TP56  2013-03-01 00474-02_02a P TP56  



14.16.2.1  Normal 2013-02-26 00474-02_02a P TP56  2013-02-27 00474-02_02a P TP56  



14.18.1  Normal 2013-03-05 00474-02_02b P TP56  2013-03-05 00474-02_02b P TP56  



  HTHV 2013-03-01 00474-02_02b P TP56  2013-03-02 00474-02_02b P TP56  



  HTLV 2013-03-02 00474-02_02b P TP56  2013-03-03 00474-02_02b P TP56  



  LTHV 2013-02-28 00474-02_02a P TP56  2013-03-01 00474-02_02a P TP56  



  LTLV 2013-03-01 00474-02_02a P TP56  2013-03-01 00474-02_02a P TP56  



14.18.2  Normal 2013-02-26 00474-02_02a P TP56  2013-03-05 00474-02_02b P TP56  



14.18.3  Normal 2013-03-05 00474-02_02b P TP56  2013-02-27 00474-02_02a P TP56  



  HTHV 2013-03-02 00474-02_02b P TP56  2013-03-02 00474-02_02b P TP56  



  HTLV 2013-03-03 00474-02_02b P TP56  2013-03-03 00474-02_02b P TP56  



  LTHV 2013-03-01 00474-02_02a P TP56  2013-03-01 00474-02_02a P TP56  



  LTLV 2013-03-04 00474-02_02b P TP56  2013-03-01 00474-02_02a P TP56  



14.18.4  Normal 2013-02-26 00474-02_02a P TP56  2013-02-27 00474-02_02a P TP56  



  HTHV 2013-03-02 00474-02_02b P TP56  2013-03-04 00474-02_02b P TP56  



  HTLV 2013-03-03 00474-02_02b P TP56  2013-03-03 00474-02_02b P TP56  



  LTHV 2013-03-01 00474-02_02a P TP56  2013-03-01 00474-02_02a P TP56  



  LTLV 2013-03-04 00474-02_02b P TP56  2013-03-01 00474-02_02a P TP56  



14.18.5  Normal 2013-03-05 00474-02_02b P TP56  2013-03-07 00474-02_02b P TP56  



14.18.6  Normal 2013-02-26 00474-02_02a P TP56  2013-02-27 00474-02_02a P TP56  



  HTHV 2013-03-02 00474-02_02b P TP56  2013-03-02 00474-02_02b P TP56  



  HTLV 2013-03-03 00474-02_02b P TP56  2013-03-03 00474-02_02b P TP56  



  LTHV 2013-03-01 00474-02_02a P TP56  2013-03-01 00474-02_02a P TP56  



  LTLV 2013-03-01 00474-02_02a P TP56  2013-03-01 00474-02_02a P TP56  



21.3.3  Normal 2013-03-04 00474-02_02b P TP56  2013-03-05 00474-02_02b P TP56  



21.3.4  Normal 2013-03-09 00474-02_02b P TP56  2013-03-05 00474-02_02b P TP56  
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Ref Condition 
850 1900 



Date Test sample Result Test system Date Test sample Result Test system 
21.3.5  Normal 2013-03-04 00474-02_02b P TP56  2013-03-05 00474-02_02b P TP56  



21.3.6  Normal 2013-03-16 00474-02_02b P TP56  2013-03-16 00474-02_02b P TP56  



21.4.2  Normal 2013-03-04 00474-02_02b P TP56  2013-03-05 00474-02_02b P TP56  



21.4.3  Normal 2013-03-04 00474-02_02b P TP56  2013-03-05 00474-02_02b P TP56  
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Test System Used  
 
Mint T1140 RF Tester (TP56) 



Control Number 0004 (AT4 Taiwan) 



Hardware Version v1.1.0.0 



Software Version 3.1.2.2 



Ambient Conditions Temperature: 15ºC – 35ºC;  Humidity: Up to 75% 



List of Instruments: 
Control 
Number 



Description Model Manufacturer Serial number 
Calibration 
Due Date 



0001 Shielded Room 1 for RF Tests PAN Type 
Topline System 
Co., Ltd. 



0001 N/A 



0004 2G RF Conformance Tester T1140 AT4 wireless SN010 N/A 
0006 2G Switching Unit E1220 AT4 wireless E1220000047 N/A 
0007 2G Control Unit E1223 AT4 wireless SN0016 N/A 



0008 
PSA Spectrum Analyser 3 Hz-13.2 
GHz 



E4445A Agilent MY45300821 2013-08-28 



0009 Vector Signal Generator E4438C Agilent MY45091170 2013-08-23 
0010 PSG CW Signal Generator E8257D Agilent MY45140897 2013-08-26 
0011 EPM Power Meter E4419B Agilent MY45100299 2013-08-27 
0014 DC Power Supply 66311B Agilent MY43003567 2013-08-27 
0015 ARP Generator E1410 AT4 wireless E1410000011 N/A 
0016 GPS controlled frequency standard 910R Fluke SM898682 2013-10-04 
0017 Switch (16 ports) 3C16470 3COM LV4Q450020874 N/A 
0018 Control PC GX520 DELL GC2K82J N/A 



0034 Temperature Sensor 4096 
CONTROL 
COMPANY 



91068033 2013-11-21 



0043 Climate Chamber MHQ-120LL 
TAICHY 
TECHNOLOGY 



981208 2014-01-09 



0046 Uplink Filter Module E1221 AT4 wireless N/A N/A 
0047 Downlink Filter Module E1222 AT4 wireless N/A N/A 
0059 2G Wireless Signalling Unit E1121 AT4 wireless E1121000031 2013-10-09 
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Test System uncertainties 



AT4 wireless MINT T1140 RF test system 



 



Measurement uncertainty RF Tester uncertainty Specification 



limit 



Test Case 



Conducted measurements    



Absolute RF power (wanted channel) GMSK 0.52 dB 1.5dB TC 13.3, 13.16.2 



8PSK   0.45 dB 1.5dB TC 13.17.3 



Absolute RF power (Spurious emissions in 



100 KHz-2GHz band) 
1.45 dB 1.5 dB TC 12.1.1 & TC 



12.1.2 



Absolute RF power (Spurious emissions in 



2GHz-12.75 GHz band) 
2.75 dB 3 dB TC 12.1.1 & TC 



12.1.2 



Relative RF Power 0.46 dB 1 dB TC 13.4, 13.16.3 & 



13.17.4 



Modulation Accuracy &Freq. Error    



Frequency Error 1.13 Hz 5 Hz TC 13.1, 13.2, 



13.16.1, 13.17.1 & 



13.17.2 



Phase Error 2.3 10
-3



º 1º TC 13.1, 13.2, 



13.16.1, 13.17.1 & 



13.17.2 



Peak Phase Error 0.12º 4º TC 13.1, 13.2, 



13.16.1, 13.17.1 & 



13.17.2 



Error Vector Magnitude 1.14 % 4 % TC 13.17.1 



Note 1: All values reflect a 95% confidence level. 



Note 2: All values are valid for temperatures between 20ºC and 30ºC. 
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3GPP TS 51.010-2 



Table / Item Requirement text Supported 



A4.2 Table A.1 Type of Mobile Station   



A.1/1 Standard GSM Band (P-GSM) No 



A.1/2 Extended GSM Band (E-GSM), (including standard Band) No 



A.1/3 R-GSM Band (including standard and E-GSM Band) No 



A.1/4 DCS 1800 band No 



A.1/5 Multiple-band, not simultaneously No 



A.1/6 Multiple-band, simultaneously Yes 



A.1/7 Small Mobile Station Yes 



A.1/8 GSM Power Class 2 No 



A.1/9 GSM Power Class 3 No 



A.1/10 GSM Power Class 4 No 



A.1/11 GSM Power Class 5 No 



A.1/12 DCS Power Class 1 No 



A.1/13 DCS Power Class 2 No 



A.1/14 DCS Power Class 3 No 



A.1/15 HSCSD Multislot MS No 



A.1/16 GSM 450 band No 



A.1/17 GSM 480 band No 



A.1/18 PCS 1900 band Yes 



A.1/19 PCS Power Class 1 Yes 



A.1/20 PCS Power Class 2 No 



A.1/21 PCS Power Class 3 No 



A.1/22 Multislot Class1 No 



A.1/23 Multislot Class2 No 



A.1/24 Multislot Class3 No 



A.1/25 Multislot Class4 No 



A.1/26 Multislot Class5 No 



A.1/27 Multislot Class6 No 



A.1/28 Multislot Class7 No 



A.1/29 Multislot Class8 No 



A.1/30 Multislot Class9 No 



A.1/31 Multislot Class10 No 



A.1/32 Multislot Class11 No 



A.1/33 Multislot Class12 No 



A.1/34 Multislot Class13 No 



A.1/35 Multislot Class14 No 



A.1/36 Multislot Class15 No 



A.1/37 Multislot Class16 No 



A.1/38 Multislot Class17 No 



A.1/39 Multislot Class18 No 



A.1/40 Multislot Class19 No 



A.1/41 Multislot Class20 No 



A.1/42 Multislot Class21 No 



A.1/43 Multislot Class22 No 



A.1/44 Multislot Class23 No 



A.1/45 Multislot Class24 No 



A.1/46 Multislot Class25 No 



A.1/47 Multislot Class26 No 



A.1/48 Multislot Class27 No 



A.1/49 Multislot Class28 No 



A.1/50 Multislot Class29 No 



A.1/51 GPRS Multislot operation Yes 



A.1/52 EGPRS capable of 8PSK in Uplink, of all Multislot classes Yes 



A.1/53 GSM 700 band No 



A.1/54 GSM 750 band No 



A.1/55 GSM 850 band Yes 



A.1/56 Support of UTRAN Radio Access Technology Yes 



A.1/57 Support of GPRS Multislot class on the uplink Yes 



A.1/58 Support of COMPACT No 



A.1/59 DTM/GPRS Multislot Class 1 No 



A.1/60 DTM/GPRS Multislot Class 5 No 



A.1/61 DTM/GPRS Multislot Class 9 No 



A.1/62 Support of single slot allocation in DTM/GPRS No 



A.1/63 Support of UTRAN FDD Yes 



A.1/64 Support of UTRAN TDD No 
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Table / Item Requirement text Supported 



A.1/65 Support of Conventional GPS No 



A.1/66 EGPRS Multislot operation Yes 



A.1/67 GPRS Multislot Class1 No 



A.1/68 GPRS Multislot Class2 No 



A.1/69 GPRS Multislot Class3 No 



A.1/70 GPRS Multislot Class4 No 



A.1/71 GPRS Multislot Class5 No 



A.1/72 GPRS Multislot Class6 No 



A.1/73 GPRS Multislot Class7 No 



A.1/74 GPRS Multislot Class8 No 



A.1/75 GPRS Multislot Class9 No 



A.1/76 GPRS Multislot Class10 No 



A.1/77 GPRS Multislot Class11 No 



A.1/78 GPRS Multislot Class12 No 



A.1/79 GPRS Multislot Class13 No 



A.1/80 GPRS Multislot Class14 No 



A.1/81 GPRS Multislot Class15 No 



A.1/82 GPRS Multislot Class16 No 



A.1/83 GPRS Multislot Class17 No 



A.1/84 GPRS Multislot Class18 No 



A.1/85 GPRS Multislot Class19 No 



A.1/86 GPRS Multislot Class20 No 



A.1/87 GPRS Multislot Class21 No 



A.1/88 GPRS Multislot Class22 No 



A.1/89 GPRS Multislot Class23 No 



A.1/90 GPRS Multislot Class24 No 



A.1/91 GPRS Multislot Class25 No 



A.1/92 GPRS Multislot Class26 No 



A.1/93 GPRS Multislot Class27 No 



A.1/94 GPRS Multislot Class28 No 



A.1/95 GPRS Multislot Class29 No 



A.1/96 EGPRS Multislot Class1 No 



A.1/97 EGPRS Multislot Class2 No 



A.1/98 EGPRS Multislot Class3 No 



A.1/99 EGPRS Multislot Class4 No 



A.1/100 EGPRS Multislot Class5 No 



A.1/101 EGPRS Multislot Class6 No 



A.1/102 EGPRS Multislot Class7 No 



A.1/103 EGPRS Multislot Class8 No 



A.1/104 EGPRS Multislot Class9 No 



A.1/105 EGPRS Multislot Class10 No 



A.1/106 EGPRS Multislot Class11 No 



A.1/107 EGPRS Multislot Class12 No 



A.1/108 EGPRS Multislot Class13 No 



A.1/109 EGPRS Multislot Class14 No 



A.1/110 EGPRS Multislot Class15 No 



A.1/111 EGPRS Multislot Class16 No 



A.1/112 EGPRS Multislot Class17 No 



A.1/113 EGPRS Multislot Class18 No 



A.1/114 EGPRS Multislot Class19 No 



A.1/115 EGPRS Multislot Class20 No 



A.1/116 EGPRS Multislot Class21 No 



A.1/117 EGPRS Multislot Class22 No 



A.1/118 EGPRS Multislot Class23 No 



A.1/119 EGPRS Multislot Class24 No 



A.1/120 EGPRS Multislot Class25 No 



A.1/121 EGPRS Multislot Class26 No 



A.1/122 EGPRS Multislot Class27 No 



A.1/123 EGPRS Multislot Class28 No 



A.1/124 EGPRS Multislot Class29 No 



A.1/125 GSM 850 Power Class 2 No 



A.1/126 GSM 850 Power Class 3 No 



A.1/127 GSM 850 Power Class 4 Yes 



A.1/128 GSM 850 Power Class 5 No 



A.1/129 8-PSK GSM Power Class E1 No 



A.1/130 8-PSK GSM Power Class E2 No 



A.1/131 8-PSK GSM Power Class E3 No 
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Table / Item Requirement text Supported 



A.1/132 8-PSK DCS Power Class E1 No 



A.1/133 8-PSK DCS Power Class E2 No 



A.1/134 8-PSK DCS Power Class E3 No 



A.1/135 8-PSK PCS Power Class E1 No 



A.1/136 8-PSK PCS Power Class E2 Yes 



A.1/137 8-PSK PCS Power Class E3 No 



A.1/138 8-PSK GSM 850 Power Class E1 No 



A.1/139 8-PSK GSM 850 Power Class E2 Yes 



A.1/140 8-PSK GSM 850 Power Class E3 No 



A.1/141 GSM850 and GSM1800 Band Interworking No 



A.1/142 GSM900 and GSM1900 Band Interworking No 



A.1/143 GSM850 and GSM900 Band Interworking No 



A.1/144 DTM/EGPRS Multislot Class 1 No 



A.1/145 DTM/EGPRS Multislot Class 5 No 



A.1/146 DTM/EGPRS Multislot Class 9 No 



A.1/147 Support of single slot allocation in DTM/EGPRS No 



A.1/148 DTM/GPRS Multislot Class 11 No 



A.1/149 GPRS Multislot Class30 No 



A.1/150 GPRS Multislot Class31 No 



A.1/151 GPRS Multislot Class32 No 



A.1/152 GPRS Multislot Class33 Yes 



A.1/153 GPRS Multislot Class34 No 



A.1/154 GPRS Multislot Class35 No 



A.1/155 GPRS Multislot Class36 No 



A.1/156 GPRS Multislot Class37 No 



A.1/157 GPRS Multislot Class38 No 



A.1/158 GPRS Multislot Class39 No 



A.1/159 GPRS Multislot Class40 No 



A.1/160 GPRS Multislot Class41 No 



A.1/161 GPRS Multislot Class42 No 



A.1/162 GPRS Multislot Class43 No 



A.1/163 GPRS Multislot Class44 No 



A.1/164 GPRS Multislot Class45 No 



A.1/165 EGPRS Multislot Class30 No 



A.1/166 EGPRS Multislot Class31 No 



A.1/167 EGPRS Multislot Class32 No 



A.1/168 EGPRS Multislot Class33 Yes 



A.1/169 EGPRS Multislot Class34 No 



A.1/170 EGPRS Multislot Class35 No 



A.1/171 EGPRS Multislot Class36 No 



A.1/172 EGPRS Multislot Class37 No 



A.1/173 EGPRS Multislot Class38 No 



A.1/174 EGPRS Multislot Class39 No 



A.1/175 EGPRS Multislot Class40 No 



A.1/176 EGPRS Multislot Class41 No 



A.1/177 EGPRS Multislot Class42 No 



A.1/178 EGPRS Multislot Class43 No 



A.1/179 EGPRS Multislot Class44 No 



A.1/180 EGPRS Multislot Class45 No 



A.1/181 void   



A.1/182 GSM 710 band No 



A.1/183 T-GSM 810 band No 



A.1/184 DTM/EGPRS Multislot Class 11 No 



A.1/185 T-GSM 380 band No 



A.1/186 T-GSM 410 band No 



A.1/187 T-GSM 900 band No 



A.1/188 EGPRS Multislot Operation in Uplink Direction Yes 



A.1/189 GMSK_MULTISLOT_POWER_PROFILE 0 No 



A.1/190 GMSK_MULTISLOT_POWER_PROFILE 1 No 



A.1/191 GMSK_MULTISLOT_POWER_PROFILE 2 Yes 



A.1/192 GMSK_MULTISLOT_POWER_PROFILE 3 No 



A.1/193 8-PSK_MULTISLOT_POWER_PROFILE 0 No 



A.1/194 8-PSK_MULTISLOT_POWER_PROFILE 1 No 



A.1/195 8-PSK_MULTISLOT_POWER_PROFILE 2 Yes 



A.1/196 8-PSK_MULTISLOT_POWER_PROFILE 3 No 



A.1/197 Multislot Capability Reduction for Downlink Dual Carrier of 0 or 1 Timeslots No 



A.1/198 Multislot Capability Reduction for Downlink Dual Carrier of 2 or more No 
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Table / Item Requirement text Supported 



Timeslots 



A.1/199 Support of 16 QAM in the Uplink No 



A.1/200 Revision Level GSM Phase 1 No 



A.1/201 Revision Level GSM Phase 2 No 



A.1/202 Revision Level  MS supporting R99 or later Yes 



A.1/203 8-PSK struct Yes 



A.1/204 8-PSK RF Power Capability 1 Yes 



A.1/205 8-PSK RF Power Capability 2 Yes 



A.1/206 GSM 400 Power Class2 No 



A.1/207 GSM 400 Power Class3 No 



A.1/208 GSM 400 Power Class4 No 



A.1/209 GSM 400 Power Class5 No 



A.1/210 UMTS 3.84 Mcps TDD Radio Access Technology Capability No 



A.1/211 CDMA 2000 Radio Access Technology Capability No 



A.1/212 Single Band Support No 



A.1/213 GSM 750 Power Class2 No 



A.1/214 GSM 750 Power Class3 No 



A.1/215 GSM 750 Power Class4 No 



A.1/216 GSM 750 Power Class5 No 



A.1/217 UMTS 1.28 Mcps TDD Radio Access Technology Capability No 



A.1/218 GERAN Iu Mode Capabilities No 



A.1/219 TSPC_FLO_Iu_Capability No 



A.1/220 GSM 710 Power Class2 No 



A.1/221 GSM 710 Power Class3 No 



A.1/222 GSM 710 Power Class4 No 



A.1/223 GSM 710 Power Class5 No 



A.1/224 E-UTRA FDD support No 



A.1/225 E-UTRA TDD support No 



A.1/226 ECSD Multi Slot class No 



A.1/227 T-GSM 400 Class2 No 



A.1/228 T-GSM 400 Class3 No 



A.1/229 T-GSM 400 Class4 No 



A.1/230 T-GSM 400 Class5 No 



A.1/231 T-GSM 810 Class2 No 



A.1/232 T-GSM 810 Class3 No 



A.1/233 T-GSM 810 Class4 No 



A.1/234 T-GSM 810 Class5 No 



A.1/235 DTM GPRS Multislot Class 31 No 



A.1/236 DTM GPRS Multislot Class 32 No 



A.1/237 DTM GPRS Multislot Class 33 Yes 



A.1/238 DTM GPRS Multislot Class 34 No 



A.1/239 DTM GPRS Multislot Class 35 No 



A.1/240 DTM GPRS Multislot Class 36 No 



A.1/241 DTM GPRS Multislot Class 37 No 



A.1/242 DTM GPRS Multislot Class 38 No 



A.1/243 DTM GPRS Multislot Class 39 No 



A.1/244 DTM GPRS Multislot Class 40 No 



A.1/245 DTM GPRS Multislot Class 41 No 



A.1/246 DTM GPRS Multislot Class 42 No 



A.1/247 DTM GPRS Multislot Class 43 No 



A.1/248 DTM GPRS Multislot Class 44 No 



A.1/249 DTM EGPRS Multislot Class 31 No 



A.1/250 DTM EGPRS Multislot Class 32 No 



A.1/251 DTM EGPRS Multislot Class 33 Yes 



A.1/252 DTM EGPRS Multislot Class 34 No 



A.1/253 DTM EGPRS Multislot Class 35 No 



A.1/254 DTM EGPRS Multislot Class 36 No 



A.1/255 DTM EGPRS Multislot Class 37 No 



A.1/256 DTM EGPRS Multislot Class 38 No 



A.1/257 DTM GPRS Multislot Class 6 No 



A.1/258 DTM GPRS Multislot Class 10 No 



A.1/259 DTM EGPRS Multislot Class10 No 



A.1/260 Support of 32 QAM in the Uplink No 



A.1/261 DTM EGPRS Multislot Class 41 No 



A.1/262 DTM EGPRS Multislot Class 42 No 



A.1/263 DTM EGPRS Multislot Class 43 No 



A.1/264 DTM EGPRS Multislot Class 44 No 
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Table / Item Requirement text Supported 



A.1/265 Void No 



A.1/266 Void No 



A.1/267 Void No 



A.1/268 Void No 



A.1/269 Void No 



A.1/270 Void No 



A.1/271 Void No 



A.1/272 Void No 



A.1/273 Void No 



A.1/274 Void No 



A.1/275 Void No 



A.1/276 EFTA Alternative multislot Class 1 No 



A.1/277 EFTA Alternative multislot Class 2 No 



A.1/278 EFTA Alternative multislot Class 3 No 



A4.2 Table A.1b MS Feature Release Supported   



A.1b/1 Release of GPRS supported. Yes 



A.1b/2 Release of AMR supported. Yes 



A.1b/3 Release of EGPRS supported. Yes 



A.1b/4 Release of RRLP supported No 



A.1b/5 Release of Higher Layer supported. Yes 



A.1b/6 Release of Acoustic implementation supported No 



A.4.3 Table A.2 Mobile Station Feature   



A.2/1 Display of Called Number. Yes 



A.2/2 Indication of Call Progress Signals. Yes 



A.2/3 Country/PLMN Indication. Yes 



A.2/4 Country/PLMN Selection. Yes 



A.2/5 Keypad. Yes 



A.2/6 IMEI. Yes 



A.2/7 Short Message Overflow Indication. Yes 



A.2/8 DTE /DCE Interface. Yes 



A.2/9 ISDN "S" Interface. No 



A.2/10 International Access Function. Yes 



A.2/11 Service Indicator. Yes 



A.2/12 Auto calling restriction capabilities. No 



A.2/13 Dual Tone Multi Frequency function. Yes 



A.2/14 Subscription Identity Management. Yes 



A.2/15 On/Off switch. Yes 



A.2/16 Subaddress. No 



A.2/17 Support of Encryption A5/1. Yes 



A.2/18 void   



A.2/19 Short Message Service Cell Broadcast DRX. Yes 



A.2/20 Abbreviated Dialling. Yes 



A.2/21 Fixed Dialling-Number Yes 



A.2/22 Barring of Outgoing Calls. Yes 



A.2/23 DTMF Control Digits Separator. Yes 



A.2/24 Selection of Directory No in Short Messages. No 



A.2/25 Last Numbers Dialled. Yes 



A.2/26 At least one autocalling feature. No 



A.2/27 Alphanumeric display. Yes 



A.2/28 Other means of display. No 



A.2/29 Speech indicator. No 



A.2/30 Support of the extended Short message cell broadcast channel No 



A.2/31 Support of Additional Call Set-up MMI Procedures No 



A.2/32 void   



A.2/33 Ciphering Indicator Yes 



A.2/34 Network’s indication of alerting in the MS $(NI Alert in MS)$ No 



A.2/35 ME-SIM lock Yes 



A.2/36 Service Dialling Numbers Yes 



A.2/37 Extended timing advance No 



A.2/38 Support of SoLSA No 



A.2/39 Audible Indication of Service Tones No 



A.2/40 Autocalling_Cause 27 Implemented in Cat 3 No 



A.2/41 Support of GPRS Yes 



A.2/42 Support of EGPRS Yes 



A.2/43 Support of GPRS Encryption Yes 



A.2/44 Control of Supplementary Services Yes 



A.2/45 Short message Yes 
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Table / Item Requirement text Supported 



A.2/46 Emergency calls capabilities Yes 



A.2/47 GPRS operation mode class A No 



A.2/48 GPRS operation mode class B Yes 



A.2/49 GPRS operation mode class C No 



A.2/50 MS supporting SMS over GPRS Yes 



A.2/51 void   



A.2/52 void    



A.2/53 Support of ECSD No 



A.2/54 GPRS test mode A Yes 



A.2/55 GPRS test mode B Yes 



A.2/56 EGPRS test mode Yes 



A.2/57 Support of MS-Assisted E-OTD No 



A.2/58 Non-zero value of Non_DRX_Timer Yes 



A.2/59 Support of MS-Based A-GPS L1 C/A No 



A.2/60 Support of MS-Assisted A-GPS L1 C/A No 



A.2/61 void   



A.2/62 Support of DTM/GPRS Yes 



A.2/63 Support MS Assisted EOTD Performance for GMSK No 



A.2/64 Support MS Assisted EOTD Performance for 8PSK No 



A.2/65 Support of EGPRS Packet Access enhancement Yes 



A.2/66 void   



A.2/67 Support of MT SMS over GPRS Yes 



A.2/68 void   



A.2/69 Support of DTM/EGPRS Yes 



A.2/70 Support of Extended dynamic allocation Yes 



A.2/71 Support of GAN No 



A.2/72 Support of GERAN FEATURE PCKAGE 1 Yes 



A.2/73 Support of Encryption A5/3 Yes 



A.2/74 Support of Fine Time Assistance No 



A.2/75 Support of Encryption GEA2 Yes 



A.2/76 Support of Encryption GEA3 Yes 



A.2/77 Use R99 Emergency numbers Yes 



A.2/78 Support of GERAN FEATURE PACKAGE 2 No 



A.2/79 Support of GAN to UTRAN CS Handover No 



A.2/80 Support of UTRAN to GAN CS Handover No 



A.2/81 Support of Enhanced DTM CS No 



A.2/82 Support of PS Handover Yes 



A.2/83 Support of simultaneous CS and PS services in GAN No 



A.2/84 Support of Latency reductions No 



A.2/85 Support of Downlink Dual Carrier No 



A.2/86 Support of UEA2 and UIA2 Yes 



A.2/87 Support of Encryption A5/4 No 



A.2/88 Support of Encryption GEA4 No 



A.2/89 Support of EGPRS2A No 



A.2/90 Support of EGPRS2B No 



A.2/91 eCall only equipment No 



A.2/92 eCall Support on MS No 



A.2/93 Support of DTM during Downlink Dual Carrier No 



A.2/94 Support of MS-Based A-GANSS No 



A.2/95 Support of MS-Assisted A-GANSS No 



A.2/96 Support for GLONASS No 



A.2/97 Support for Modernized GPS No 



A.2/98 Support for Galileo No 



A.2/99 Support of CS domain in GAN Iu mode No 



A.2/100 Support of PS domain in GAN Iu mode No 



A.2/101 Support of GAN Iu mode No 



A.2/102 Support of MS-Based E-OTD No 



A.2/103 Additional Positioning Capabilities No 



A.2/104 Ciphering Mode Setting Capability Yes 



A.2/105 Support of PS Handover to GAN No 



A.2/106 Support of Multiple TBFs No 



A.2/107 void   



A.2/108 Support of Extended RLC/MAC control message segmentation Yes 



A.2/109 Support of DTM Handover No 



A.2/110 Support of Flexible Timeslot Assignment Yes 



A.2/111 Support of RLC Non-persistent Mode No 



A.2/112 Support of E-UTRA CCN No 
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Table / Item Requirement text Supported 



A.2/113 Support of PS Handover to E-UTRA No 



A.2/114 Support of EGPRS2A Uplink No 



A.2/115 Support of EGPRS2A Downlink No 



A.2/116 Support of EGPRS2B Uplink No 



A.2/117 Support of EGPRS2B Downlink No 



A.2/118 Support of Indication of Upper Layer PDU Start Capability for RLC UM No 



A.2/119 Support of Enhanced Multiplexing for Single TBF No 



A.2/120 Support of Multiple TTI configurations No 



A.2/121 Support of VAMOS Type 1 No 



A.2/122 Support of VAMOS Type 2 No 



A.2/123 Support of EFTA No 



A.2/124 Support of Fast Downlink Frequency Switching Capability No 



A.2/125 eCall Only subscription support No 



A.2/126 Support of TIGHTER for speech and signalling channels No 



A.2/127 Support of TIGHTER for GPRS and EGPRS     No 



A.2/128 Support of TIGHTER for EGPRS2 No 



A.2/129 Support of DTR No 



A.2/130 Support of FANR capability No 



A.2/131 Support of Selective Ciphering of Downlink SACCH No 



A.2/132 Support of Priority based Reselection No 



A.4.4 Table A.3 Teleservice   



A.3/1 Telephony. Yes 



A.3/2 Emergency Call. Yes 



A.3/3 Short Message MT/PP. Yes 



A.3/4 Short Message MO/PP. Yes 



A.3/5 SMS Cell Broadcast. Yes 



A.3/6 Teleservice Alternate Speech and G3 fax. No 



A.3/7 Teleservice Automatic G3 fax. No 



A.3/8 Voice Group Call Service (VGCS) No 



A.3/9 Voice Broadcast Service (VBS) No 



A.3/10 SMS description Yes 



A4.5 Table A.4 Bearer Service   



A.4/1 Data circuit duplex async. 300 bit/s. No 



A.4/2 Data circuit duplex async. 1200 bit/s. No 



A.4/3 Data circuit duplex async. 1200/75 bit/s. No 



A.4/4 Data circuit duplex async. 2400 bit/s. Yes 



A.4/5 Data circuit duplex async. 4800 bit/s. Yes 



A.4/6 Data circuit duplex async. 9600 bit/s. Yes 



A.4/7 Data circuit duplex sync. 1200 bit/s. No 



A.4/8 Data circuit duplex sync. 2400 bit/s. No 



A.4/9 Data circuit duplex sync. 4800 bit/s. No 



A.4/10 Data circuit duplex sync. 9600 bit/s. No 



A.4/11 PAD Access 300 bit/s. No 



A.4/12 PAD Access 1200 bit/s. No 



A.4/13 PAD Access 1200/75 bits/s. No 



A.4/14 PAD Access 2400 bit/s. No 



A.4/15 PAD Access 4800 bit/s. No 



A.4/16 PAD Access 9600 bit/s. No 



A.4/17 Packet Access 2400 bit/s. No 



A.4/18 Packet Access 4800 bit/s. No 



A.4/19 Packet Access 9600 bit/s. No 



A.4/20 Alternate Speech/Data. No 



A.4/21 Speech Followed by Data. No 



A.4/22 GPRS Yes 



A.4/23 Bluetooth data rate No 



A.4/24 WLAN data rate No 



A.4.6 Table A.5 Supplementary Service   



A.5/1 Calling Line Identification Presentation. Yes 



A.5/2 Calling Line Identification Restriction. Yes 



A.5/3 Connected Line Identification Presentation. Yes 



A.5/4 Connected Line Identification Restriction. Yes 



A.5/5 Call Forwarding Unconditional. Yes 



A.5/6 Call Forwarding on Mobile Subscriber Busy. Yes 



A.5/7 Call Forwarding on No Reply. Yes 



A.5/8 Call Forwarding on Mobile Subscriber Not Reachable. Yes 



A.5/9 Call Waiting. Yes 



A.5/10 Call Hold. Yes 
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A.5/11 Multi Party Service. Yes 



A.5/12 Closed User Group. Yes 



A.5/13 Advice of Charge (Information). No 



A.5/14 Advice of Charge (Charging). No 



A.5/15 Barring of All Outgoing Calls. Yes 



A.5/16 Barring of Outgoing International Calls. Yes 



A.5/17 
Barring of Outgoing International Calls except those directed to the Home 
PLMN Country. 



Yes 



A.5/18 Barring of All Incoming Calls. Yes 



A.5/19 Barring of Incoming Calls when Roaming Outside the Home PLMN Country. Yes 



A.5/20 Unstructured SS Data. Yes 



A.5/21 enhanced Multi-Level Precedence and Pre-emption service (eMLPP) No 



A.5/22 Call Deflection Yes 



A.5/23 User-to-User signalling No 



A.5/24 Explicit Call Transfer Yes 



A.5/25 Implicit UUS1 No 



A.5/26 Sending of implicit UUS1 in the ALERTING message No 



A.5/27 Sending of implicit UUS1 in the CONNECT message No 



A.5/28 Follow Me No 



A.5/29 User-to-Dispatcher Information No 



A.5/30 Compressed User-to-Dispatcher No 



A.5/31 Completion of Calls to Busy SS No 



A.5/32 Completion of Calls to Busy Requests No 



A.5/33 Support of Private Numbering Plan SS No 



A.5/34 Support of Private Numbering Plan, Numbering Plans No 



A.5/35 Name Identification SS No 



A.5/36 void   



A.5/37 Support of MO-LR request for a position estimate No 



A.5/38 Support of MO-LR request for transfer to 3rd party No 



A.5/39 Support of MT-LR LCS Privacy and Notification No 



A.5/40 Support of MO-LR request for assistance data No 



A.4.7 Table A.6 Bearer Capability Group   



A.6/1 
Bearer Service 21(20) .. 26, unrestricted digital information transfer 
capability. 



Yes 



A.6/2 
Bearer Service 21(20) .. 26, 3.1 kHz audio ex-PLMN information transfer 
capability. 



Yes 



A.6/3 
Bearer Service 31(30) .. 34, unrestricted digital information transfer 
capability; Non-X.32 Cases (BS31 .. BS 34). 



No 



A.6/4 
Bearer Service 31(30) .. 34, unrestricted digital information transfer 
capability; X.32 Cases. 



No 



A.6/5 
Bearer Service 31(30) .. 34, 3.1 kHz audio ex-PLMN information transfer 
capability; Non-X.32 Cases. 



No 



A.6/6 
Bearer Service 31(30) .. 34, 3.1 kHz audio ex-PLMN information transfer 
capability; X.32 Cases. 



No 



A.6/7 Bearer Service 41(40)..46, PAD Access Asynchronous. No 



A.6/8 Bearer Service 51(50)..53, Data Packet Duplex Synchronous. No 



A.6/9 Bearer Service 61, Alternate Speech/Data, "Speech". No 



A.6/10 
Bearer Service 61, Alternate Speech/Data, .3.1 kHz audio ex-PLMN 
information transfer capability; Asynchronous. 



No 



A.6/11 
Bearer Service 61, Alternate Speech/Data, .3.1 kHz audio ex-PLMN 
information transfer capability; Synchronous. 



No 



A.6/12 Bearer Service 81, Speech followed by Data, "Speech". No 



A.6/13 
Bearer Service 81, Speech followed by Data, .3.1 kHz audio ex-PLMN 
information transfer capability; Asynchronous. 



No 



A.6/14 
Bearer Service 81, Speech followed by Data, .3.1 kHz audio ex-PLMN 
information transfer capability; Synchronous. 



No 



A.6/15 Teleservice 11..12, Speech. Yes 



A.6/16 Teleservice 61, Alternate Speech and Facsimile group 3; "Speech". No 



A.6/17 Teleservice 61, Alternate Speech and Facsimile group 3; Facsimile group 3. No 



A.6/18 Teleservice 62,Automatic Facsimile group 3 No 



A.4.7 Table A.7 
Bearer Capability Elements 



Bearer Service 20..26, UDI/RDI 
  



A.7/1 Signalling Access Protocol (SAP). Yes 



A.7/2 Connection Element (CE). Yes 



A.7/3 User Info Layer 2 Protocol (UIL2P). Yes 



A.7/4 Number of Data Bits(NDB). Yes 



A.7/5 Parity Information (NPB). Yes 



A.7/6 Number of Stop Bits (NSB). Yes 
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A.7/7 Radio Channel Requirement (RCR). Yes 



A.7/8 Intermediate Rate (IR). Yes 



A.7/9 User Rate (UR). Yes 



A.7/10 Fixed Network User Rate (FNUR) No 



A.7/11 Wanted Air Interface User Rate (WAIUR) No 



A.7/12 User Initiated Modification Indication (UIMI) No 



A.7/13 Maximum number of Traffic Channels (MaxNumTCH) No 



A.7/10a 
all allowed combinations according to 3GPPTS07.01 B.1.2.1 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.8 
Bearer Capability Elements 



Bearer Service 20..26, 3.1 kHz 
  



A.8/1 Signalling Access Protocol (SAP). Yes 



A.8/2 Connection Element (CE). Yes 



A.8/3 User Info Layer 2 Protocol (UIL2P). Yes 



A.8/4 Number of Data Bits (NDB)., Yes 



A.8/5 Parity Information (NPB). Yes 



A.8/6 Number of Stop Bits (NSB)., Yes 



A.8/7 Radio Channel Requirement (RCR). Yes 



A.8/8 Intermediate Rate (IR). Yes 



A.8/9 User Rate (UR). Yes 



A.8/10 Modem Type (MT). Yes 



A.8/11 Fixed Network User Rate (FNUR) No 



A.8/12 Wanted Air Interface User Rate (WAIUR) No 



A.8/13 Acceptable channel codings (ACC) No 



A.8/14 User Initiated Modification Indication (UIMI) No 



A.8/15 Maximum number of Traffic Channels (MaxNumTCH) No 



A.8/11a 
all allowed combinations according to 3GPPTS07.01 B.1.2.2 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.9 
Bearer Capability Elements 



Bearer Service 30..34, UDI, Non-X.32 
  



A.9/1 Signalling Access Protocol (SAP)., No 



A.9/2 Radio Channel Requirement (RCR). No 



A.9/3 Intermediate Rate (IR). No 



A.9/4 User Rate (UR). No 



A.9/5 Fixed Network User Rate (FNUR) No 



A.9/6 Acceptable channel codings (ACC) No 



A.9/7 Maximum number of Traffic Channels (MaxNumTCH) No 



A.9/5a 
all allowed combinations according 3GPPTS07.01 A2 1.3.1.1 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.10 
Bearer Capability Elements 



Bearer Service 30..34, UDI, X 32 
  



A.10/1 Radio Channel Requirement (RCR). No 



A.10/2 Intermediate Rate (IR). No 



A.10/3 User Rate (UR)., No 



A.10/4 User Info Layer 2 Protocol (UIL2P). No 



A.10/5 Rate Adaptation (RA) No 



A.10/6 Fixed Network User Rate (FNUR) No 



A.10/7 Wanted Air Interface User Rate (WAIUR) No 



A.10/8 User Initiated Modification Indication (UIMI) No 



A.10/9 Acceptable channel codings (ACC) No 



A.10/10 Maximum number of Traffic Channels (MaxNumTCH) No 



A.10/4a 
all allowed combinations according to 3GPPTS07.01 B.1.3.1.2 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.10a 
Bearer Capability Elements 



Bearer Service 30..34, UDI, 48 kbps and 56 kbps bit transparent 
  



A.10a/1 Signalling Access Protocol (SAP)., No 



A.10a/2 Fixed Network User Rate (FNUR) No 



A.10a/3 
all allowed combinations according to 3GPPTS07.01 B.1.3.1.4 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.10b 
Bearer Capability Elements 



Bearer Service 30..34, UDI, 64 kbps bit transparent 
  



A.10b/1 Signalling Access Protocol (SAP)., No 



A.10b/2 Acceptable channel codings (ACC) No 



A.10b/3 Maximum number of Traffic Channels (MaxNumTCH) No 



A.10b/4 
all allowed combinations according to 3GPPTS07.01 B.1.3.1.5 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.11 
Bearer Capability Elements 



Bearer Service 30..34, 3.1 kHz, Non-X 32 
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A.11/1 Radio Channel Requirement (RCR). No 



A.11/2 Intermediate Rate (IR). No 



A.11/3 User Rate (UR). No 



A.11/4 Modem Type (MT). No 



A.11/5 Other Modem Type (OMT) No 



A.11/6 Fixed Network User Rate (FNUR) No 



A.11/7 Acceptable channel codings (ACC) No 



A.11/8 Maximum number of Traffic Channels (MaxNumTCH) No 



A.11/5a 
all allowed combinations according to 3GPPTS07.01 B.1.3.2.1 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.12 
Bearer Capability Elements 



Bearer Service 30..34, 3.1kHz, X 32 
  



A.12/1 Connection Element (CE). No 



A.12/2 Radio Channel Requirement (RCR). No 



A.12/3 Intermediate Rate (IR). No 



A.12/4 User Rate (UR). No 



A.12/5 Modem Type (MT). No 



A.12/6 Other Modem Type (OMT) No 



A.12/7 Fixed Network User Rate (FNUR) No 



A.12/8 Wanted Air Interface User Rate (WAIUR) No 



A.12/9 Acceptable channel codings (ACC) No 



A.12/10 User Initiated Modification Indication (UIMI) No 



A.12/11 Maximum number of Traffic Channels (MaxNumTCH) No 



A.12/6a 
all allowed combinations according to 3GPPTS07.01 B.1.3.2.2 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.13 
Bearer Capability Elements 



Bearer Service 40..46, PAD Access 
  



A.13/1 Connection Element (CE). No 



A.13/2 User Info Layer 2 Protocol (UIL2P). No 



A.13/3 Number of Data Bits(NDB). No 



A.13/4 Parity Information (NPB). No 



A.13/5 Number of Stop Bits (NSB). No 



A.13/6 Radio Channel Requirement (RCR). No 



A.13/7 Intermediate Rate (IR). No 



A.13/8 User Rate (UR). No 



A.13/9 Fixed Network User Rate (FNUR) No 



A.13/10 Wanted Air Interface User Rate (WAIUR) No 



A.13/11 Acceptable channel codings (ACC) No 



A.13/12 User Initiated Modification Indication (UIMI) No 



A.13/13 Maximum number of Traffic Channels (MaxNumTCH) No 



A.13/9a 
all allowed combinations according to 3GPPTS07.01 B.1.4 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.14 
Bearer Capability Elements 



Bearer Service 50..53, Data Packet Duplex Synchronous 
  



A.14/1 Radio Channel Requirement (RCR). No 



A.14/2 Intermediate Rate (IR). No 



A.14/3 User Rate (UR). No 



A.14/4 Fixed Network User Rate (FNUR) No 



A.14/5 Wanted Air Interface User Rate (WAIUR) No 



A.14/6 Acceptable channel codings (ACC) No 



A.14/7 User Initiated Modification Indication (UIMI) No 



A.14/8 Maximum number of Traffic Channels (MaxNumTCH) No 



A.14/4a 
all allowed combinations according to 3GPPTS07.01 B.1.5 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.15 
Bearer Capability Elements 



Bearer Service 61, Alternate Speech/Data, "Speech" 
  



A.15/1 Radio Channel Requirement (RCR). No 



A.4.7 Table A.16 
Bearer Capability Elements 



Bearer Service 61, Alternate Speech/Data, 3.1kHz, Async 
  



A.16/1 Connection Element (CE). No 



A.16/2 User Info Layer 2 Protocol (UIL2P). No 



A.16/3 Number of Data Bits (NDB). No 



A.16/4 Parity Information (NPB). No 



A.16/5 Number of Stop Bits (NSB). No 



A.16/6 Radio Channel Requirement (RCR). No 



A.16/7 Intermediate Rate (IR). No 



A.16/8 User Rate (UR). No 



A.16/9 Modem Type (MT). No 
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A.16/10 
all allowed combinations according to 3GPPTS07.01 B.1.6.2.1 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.17 
Bearer Capability Elements 



Bearer Service 61, Alternate Speech/Data, 3.1kHz, Sync 
  



A.17/1 Radio Channel Requirement (RCR). No 



A.17/2 Intermediate Rate (IR). No 



A.17/3 User Rate (UR). No 



A.17/4 Modem Type (MT). No 



A.17/5 
all allowed combinations according to 3GPPTS07.01 B.1.6.2.2 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.18 
Bearer Capability Elements 



Service 81, Speech followed by Data, "Speech" 
  



A.18/1 Radio Channel Requirement (RCR). No 



A.4.7 Table A.19 
Bearer Capability Elements 



Bearer Service 81, Speech followed by Data, 3.1kHz, Async 
  



A.19/1 Connection Element (CE). No 



A.19/2 User Info Layer 2 Protocol (UIL2P). No 



A.19/3 Number of Data Bits(NDB). No 



A.19/4 Parity Information (NPB). No 



A.19/5 Number of Stop Bits (NSB). No 



A.19/6 Radio Channel Requirement (RCR). No 



A.19/7 Intermediate Rate (IR). No 



A.19/8 User Rate (UR). No 



A.19/9 Modem Type (MT). No 



A.19/10 
all allowed combinations according to 3GPPTS07.01 B.1.7.2.1 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.20 
Bearer Capability Elements 



Bearer Service 81, Speech followed by Data, 3.1kHz, Sync 
  



A.20/1 Radio Channel Requirement (RCR). No 



A.20/2 Intermediate Rate (IR). No 



A.20/3 User Rate (UR). No 



A.20/4 Modem Type (MT). No 



A.20/5 
all allowed combinations according 3GPPTS07.01 B.1.7.2.2 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.21 
Bearer Capability Elements 



Teleservice 11..12, Speech 
  



A.21/1 Radio Channel Requirement (RCR). Yes 



A.4.7 Table A.22 
Bearer Capability Elements 



Alternate Speech and Facsimile group 3, Speech 
  



A.22/1 Radio Channel Requirement (RCR). No 



A.4.7 Table A.23 
Bearer Capability Elements 



Alternate Speech and Facsimile group 3, Facsimile group 3 
  



A.23/1 Connection Element (CE). No 



A.23/2 User Info Layer 2 Protocol (UIL2P). No 



A.23/3 Intermediate Rate (IR). No 



A.23/4 User Rate (UR). No 



A.23/5 
all allowed combinations according 3GPPTS07.01 B.1.10.2 (3GPP TS 
27.001) implemented (if not, provide detailed description). 



No 



A.4.7 Table A.24 
Bearer Capability Elements 



Teleservice 62, Automatic G3 fax 
  



A.24/1 Connection Element (CE). No 



A.24/2 User Info Layer 2 Protocol (UIL2P). No 



A.24/3 Intermediate Rate (IR). No 



A.24/4 User Rate (UR). No 



A.24/5 
all allowed combinations according to 3GPPTS07.01 B.1.11 (3GPP TS 
27.001, annex B) implemented (if not, provide detailed description). 



No 



A.4.8 Table A.25 Additional Information   



A.25/1 at least one half rate service. Yes 



A.25/2 Speech supported for Full rate version 1 (GSM FR). Yes 



A.25/3 Speech supported for Half rate version 1 (GSM HR). Yes 



A.25/4 at least one data service. Yes 



A.25/5 at least one full rate data service. Yes 



A.25/6 at least one half rate data service. No 



A.25/7 at least one non transparent data service. Yes 



A.25/8 at least one transparent data service. Yes 



A.25/9 only transparent data service No 



A.25/10 at least one asynchronous data service. Yes 



A.25/11 at least one asynchronous non transparent data service. Yes 
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A.25/12 2.4 k full rate data mode. Yes 



A.25/13 2.4 k half rate data mode. No 



A.25/14 4.8 k full rate data mode. Yes 



A.25/15 4.8 k half rate data mode. No 



A.25/16 9.6 k full rate data mode. Yes 



A.25/17 non transparent service with full rate channel at a user rate of 4.8 kbit/s. Yes 



A.25/18 at least one bearer capability. Yes 



A.25/19 at least one MT circuit switched basic service. Yes 



A.25/20 at least one MO circuit switched basic service. Yes 



A.25/21 only SDCCH. No 



A.25/22 at least one service on traffic channel supported Yes 



A.25/23 dual rate ratio channel types (no relation to supported speech codecs). Yes 



A.25/24 only full rate radio channel type (no relation to supported speech codecs). No 



A.25/25 at least one teleservice. Yes 



A.25/26 CC protocol for at least one BC. Yes 



A.25/27 
only circuit switched basic service supported by the mobile is emergency 
call. 



No 



A.25/28 Fax Error Correction Mode. No 



A.25/29 at least one supplementary service. Yes 



A.25/30 non call related supplementary service. Yes 



A.25/31 at least one short message service. Yes 



A.25/32 (SMS) reply procedure. Yes 



A.25/33 replace SMS. Yes 



A.25/34 display of received SMS. Yes 



A.25/35 SMS status report capabilities. Yes 



A.25/36 Storing of short messages in the SIM. Yes 



A.25/37 Storing of short messages in the ME. No 



A.25/38 detach on power down. Yes 



A.25/39 detach on SIM remove. Yes 



A.25/40 SIM removable without power down. Yes 



A.25/41 ID-1 SIM. No 



A.25/42 Plug-In SIM. Yes 



A.25/43 Disable PIN feature. Yes 



A.25/44 PIN2 feature. Yes 



A.25/45 Feature requiring entry of PIN2. Yes 



A.25/46 Chars 0-9, *, # supported Yes 



A.25/47 A, B, C, D chars. supported Yes 



A.25/48 automatically enter automatic selection of PLMN mode. Yes 



A.25/49 alerting indication to the user. Yes 



A.25/50 Appl. Layer is always running. No 



A.25/51 Immediate connect supported for all circuit switched basic services. No 



A.25/52 In-Call modification. Yes 



A.25/53 follow-on request procedure. Yes 



A.25/54 refusal of call. Yes 



A.25/55 RF amplification. No 



A.25/56 
Number of B-party number for autocalling is greater than the number of 
entries in the blacklist. 



No 



A.25/57 Handset MS supporting speech. No 



A.25/58 MT2 Configuration. Yes 



A.25/59 MT2 Configuration or any other possibility to send data over Um interface. Yes 



A.25/60 Permanent Antenna Connector. Yes 



A.25/61 Pseudo-synchronized handover supported. No 



A.25/62 5V only SIM/ME interface. No 



A.25/63 3V only SIM/ME interface. No 



A.25/64 3V/5V SIM/ME interface. No 



A.25/65 Speech supported for Full rate version 2 (GSM EFR). Yes 



A.25/66a RLP supports non default parameters Yes 



A.25/66b Support of listening to voice broadcast calls (VBS listening) No 



A.25/67 Support of originating voice broadcast call (VBS originating) No 



A.25/68 Support of listening to voice group calls (VGCS listening) No 



A.25/69 Support of talking in voice group calls (VGCS talking) No 



A.25/70 Support of originating voice group call (VGCS originating) No 



A.25/71 Support reduced NCH monitoring No 



A.25/72 14.4 k data mode No 



A.25/73 Implementation of cause number 27 of busy autocalling in category 2 Yes 



A.25/74 Implementation of cause number 27 of busy autocalling in category 3 No 



A.25/75 void   
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A.25/76 Artificial ear type 1 No 



A.25/77 Artificial ear type 3.2, Low leak option No 



A.25/78 Artificial ear type 3.4 No 



A.25/79 Speech supported for Full rate version 3 (FR AMR). Yes 



A.25/80 NCH monitoring in group receive mode No 



A.25/81 NCH monitoring in group transmit mode No 



A.25/82 NCH monitoring in dedicated mode No 



A.25/83 Support of one PDP context activation Yes 



A.25/84 Support of more than one PDP context activation Yes 



A.25/85 
Support of more than one PDP context activation simultaneously on the 
same SAPI 



Yes 



A.25/86 Support of GPRS data compression No 



A.25/87 Support of GPRS header compression Yes 



A.25/88 Support of Network requested PDP context activation No 



A.25/89 Support for user settings of minimum QoS Yes 



A.25/90 Automatic GPRS attach procedure at switch-on/power-on Yes 



A.25/91 MMI controlled attach/detach procedures for non-GPRS services Yes 



A.25/92 Automatic attach procedure when MS identity cannot derived by the network Yes 



A.25/93 Automatic MM IMSI attach procedure at switch-on/power-on Yes 



A.25/94 Support of SIM Application Toolkit Yes 



A.25/95 1,8V only SIM/ME interface. No 



A.25/96 1,8V/3V SIM/ME interface. Yes 



A.25/97 Multiple SM MO/PP on same RR link No 



A.25/98 Support of stored list cell selection Yes 



A.25/99 at least one service not support immediate connection Yes 



A.25/100 Void   



A.25/101 Void   



A.25/102 EFR_EmgCallSetup message contains the bearer capability Yes 



A.25/103 Support of MonitorPCH_GroupTransmitMode No 



A.25/104 Integral_Antenna  No 



A.25/105 
User requested combined GPRS and non-GPRS detached without powering 
off 



Yes 



A.25/106 User requested non-GPRS detached Yes 



A.25/107 Artificial ear type 3.2, High leak option No 



A.25/108 Artificial ear type 3.3 No 



A.25/109 Support of Multiple SMS Yes 



A.25/110 Cell Reselection after T3184 Expiry No 



A.25/111 GPRS attach attempted automatically due to outstanding request Yes 



A.25/112 Speech supported for Half rate version 3 (HR AMR) Yes 



A.25/113 AMR LoopBack Modes Yes 



A.25/114 TTY services Yes 



A.25/115 Support of Secondary PDP Context Activation No 



A.25/116 Support of MO SMS Concatenation Yes 



A.25/117 Support of MT SMS Concatenation Yes 



A.25/118 NITZ Supported Yes 



A.25/119 Use of NITZ DST (Daylight Saving Time) Yes 



A.25/120 Void   



A.25/121 
Re-attach automatically when the network commands a detach with no 
cause value 



No 



A.25/122 Support  of GPRS header compression algoritm type RFC 1144 Yes 



A.25/123 Support  of GPRS header compression algoritm type RFC 2507 Yes 



A.25/124 Support  of ROHC algoritm type RFC 3241 No 



A.25/125 Support  of ROHC algoritm type RFC 3242 No 



A.25/126 Support  of ROHC algorithm type RFC 3408 No 



A.25/127 Support  of of ROHC algorithm type  RFC 3095 No 



A.25/128 
The way to trigger transferring of new user data in a different PDP context 
while an uplink transfer is in progress 



No 



A.25/129 Support of DARP phase 1 Yes 



A.25/130 Support of Card Application Yes 



A.25/131 Support of GSM speech half rate version 6 (O-TCH/AHS) No 



A.25/132 MS with improved receiver performance Yes 



A.25/133 Support of GSM speech full rate version 4 (O-TCH/WFS) No 



A.25/134 Verification for correct repetition of new password No 



A.25/135 MS using reduced interslot dynamic range in multislot configurations No 



A.25/136 Support of GSM speech Half rate version 4 (O-TCH/WHS) No 



A.25/137 Support of GSM speech Half rate version 5 (TCH/WFS) Yes 



A.25/138 Support of overwriting the existing Class 2 SMS Yes 



A.25/139 Support of repeated SACCH Yes 
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A.25/140 Support for a method for resetting stored A-GPS assistance data No 



A.25/141 Support of DARP phase 2 No 



A.25/142 Support of Rel-4 acoustic implementation No 



A.25/143 
MS with no components having RF performance sensitive to vibration 
condition during testing 



Yes 



A.25/144 Use of NITZ Full Name Yes 



A.25/145 Use of NITZ Short Name No 



A.25/146 Use of NITZ Universal Time Yes 



A.25/147 Use of NITZ Local Time Zone Yes 



A.25/148 MS using a temporary antenna connector No 



A.25/149 Support of repeated FACCH Yes 



A.25/150 Support of HATS No 



A.25/151 Controlled Early Classmark Sending Yes 



A.25/152 SS Screening Indicator Yes 



A.25/153 VBS notification reception No 



A.25/154 VGCS notification reception No 



A.25/155 Classmark 3 options available Yes 



A.25/156 LCS VA Capability No 



A.25/157 UCS2 treatment Yes 



A.25/158 CM Service Prompt No 



A.25/159 Extended Measurement Capability No 



A.25/160 SMS_VALUE (Switch-Measure-Switch) No 



A.25/161 SM_VALUE (Switch-Measure) No 



A.25/162 Priority Based Cell Reselection No 



A.25/163 Offset required No 



A.25/164 E-UTRA Measurement and Reporting support No 



A.25/165 Support of public basic MMI strings to change/unblock PIN Yes 



A.25/166 UMTS AKA capable Yes 



A.25/167 Support for a method for resetting stored A-GNSS assistance data No 



A.25/168 L2 fill bits randomisation in uplink No 



A.4.8 Table A.25.1 Additional Information (requiring values)   



A.25.1/1 
AMR C/I normalization factor 
( AFS GSM 900) 
(units: dB) 



No 



A.25.1/2 Loop C delay Full rate (round trip delay, in number of TDMA frames) Yes 



A.25.1/3 



AMR C/I normalization factors (AFS, Improved RX performance), GSM 900 
 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.3 
 
(units: dB) 



No 



A.25.1/4 



AMR C/I normalization factors (AHS, Improved RX performance), GSM 900 
 
10 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.4 
 
(units: dB) 



No 



A.25.1/5 
O-TCH/F C/I normalisation factor (GSM 900) 
(units: dB) 



No 



A.25.1/6 Loop C delay Half rate (round trip delay, in number of TDMA frames) Yes 



A.25.1/7 



Averaging time Tav 
This time is the time between the first and the last measurement sample 
taken on one carrier during one averaging period when measurering 
received signal strength 



Yes 



A.25.1/8 
TCH/WFS C/I normalisation factor (GSM 900) 
(units: dB) 



No 



A.25.1/9 



TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, 
GSM900) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.9 (units: dB) 



No 



A.25.1/10 
MS LCS Notification timeout timer 
(units: seconds) 



No 



A.25.1/11 
AMR C/I normalization factor ( AFS GSM 850 ) 
(units: dB) 



No 



A.25.1/12 
AMR C/I normalization factor ( AFS GSM 700) 
(units: dB) 



No 



A.25.1/13 
AMR C/I normalization factor ( AFS GSM 450) 
(units: dB) 



No 
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Table / Item Requirement text Supported 



A.25.1/14 
AMR C/I normalization factor ( AFS DCS 1800) 
(units: dB) 



No 



A.25.1/15 
AMR C/I normalization factor ( AFS PCS 1900) 
(units: dB) 



No 



A.25.1/16 
AMR C/I normalization factor ( AHS GSM 900 ) 
(units: dB) 



No 



A.25.1/17 
AMR C/I normalization factor ( AHS GSM 850 ) 
(units: dB) 



No 



A.25.1/18 
AMR C/I normalization factor ( AHS GSM 700) 
(units: dB) 



No 



A.25.1/19 
AMR C/I normalization factor ( AHS GSM 450) 
(units: dB) 



No 



A.25.1/20 
AMR C/I normalization factor ( AHS DCS 1800) 
(units: dB) 



No 



A.25.1/21 
AMR C/I normalization factor (AHS PCS 1900) 
(units: dB) 



No 



A.25.1/22 



AMR C/I normalization factors (AFS, Improved RX performance, GSM 850) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.3 
(units: dB) 



Yes 



A.25.1/23 



AMR C/I normalization factors (AFS, Improved RX performance, GSM 700) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.3 
(units: dB) 



No 



A.25.1/24 



AMR C/I normalization factors (AFS, Improved RX performance, GSM 450) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.3 
(units: dB) 



No 



A.25.1/25 



AMR C/I normalization factors (AFS, Improved RX performance, DCS 1800) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.3 
(units: dB) 



No 



A.25.1/26 



AMR C/I normalization factors (AFS, Improved RX performance, PCS 1900) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.3 
(units: dB) 



Yes 



A.25.1/27 



AMR C/I normalization factors (AHS, Improved RX performance, GSM 850) 
10 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.4 
(units: dB) 



Yes 



A.25.1/28 



AMR C/I normalization factors (AHS, Improved RX performance, GSM 700) 
10 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.4 
(units: dB) 



No 



A.25.1/29 



AMR C/I normalization factors (AHS, Improved RX performance, GSM 450) 
10 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.4 
(units: dB) 



No 



A.25.1/30 



AMR C/I normalization factors (AHS, Improved RX performance, DCS 1800) 
10 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.4 
(units: dB) 



No 



A.25.1/31 



AMR C/I normalization factors (AHS, Improved RX performance, PCS 1900) 
10 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.4 
(units: dB) 



Yes 



A.25.1/32 
O-TCH/F C/I normalisation factor 
(GSM 850) 
(units: dB) 



No 



A.25.1/33 
O-TCH/F C/I normalisation factor 
(GSM 700) 
(units: dB) 



No 



A.25.1/34 
O-TCH/F C/I normalisation factor 
(GSM 450) 
(units: dB) 



No 



A.25.1/35 
O-TCH/F C/I normalisation factor 
(DCS 1800) 
(units: dB) 



No 



A.25.1/36 
O-TCH/F C/I normalisation factor 
(PCS 1900) 
(units: dB) 



No 



A.25.1/37 TCH/WFS C/I normalisation factor No 
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(GSM 850) 
(units: dB) 



A.25.1/38 
TCH/WFS C/I normalisation factor 
(GSM 700) 
(units: dB) 



No 



A.25.1/39 
TCH/WFS C/I normalisation factor 
(GSM 450) 
(units: dB) 



No 



A.25.1/40 
TCH/WFS C/I normalisation factor 
(DCS 1800) 
(units: dB) 



No 



A.25.1/41 
TCH/WFS C/I normalisation factor 
(PCS 1900) 
(units: dB) 



No 



A.25.1/42 



TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, 
GSM850) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.9 
(units: dB) 



Yes 



A.25.1/43 



TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, 
GSM700) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.9 
(units: dB) 



No 



A.25.1/44 



TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, 
GSM450) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.9 
(units: dB) 



No 



A.25.1/45 



TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, 
DCS1800) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.9 
(units: dB) 



No 



A.25.1/46 



TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, 
PCS1900) 
12 values representing SS adjustment of variable normalisation factors for 
C/I values as stated in 14.10.9 
(units: dB) 



Yes 



A.4.10 Table A.27 Support of UTRAN Radio Access Technology   



A.27/1 
Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 
kbps SRBs for DCCH 



Yes 



A.27/2 
Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 
kbps SRBs for DCCH 



Yes 



A.27/3 
Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 
kbps SRBs for DCCH 



Yes 



A.27/4 
Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 
kbps SRBs for DCCH 



Yes 
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AT4 wireless, Inc.  
No. 140-1, Chang-An St. Bade City 



Tao-Yuan County 334, Taiwan (R.O.C.) 



Tel. +886 2 7705 3300 - Fax +886 2 7705 



3301 



PARTIAL GSM TEST REPORT 



REFERENCE STANDARD:  



3GPP TS 51.010-1 TSG GSM/EDGE Radio Access Network Digital cellular telecommunications system 



(Phase 2+); Mobile Station (MS) conformance specification; Conformance specification  



NIE ........................................................ : 00474RMV.009 



Approved by  



(name / position & signature)  ................ : 



Stan Lin 



Laboratory Manager 



 



Elaboration date  .................................... : 2013-05-17 



Identification of item tested................. : UE910-NAR 



Trademark .............................................. : Telit 



Model and/or type reference  ................. : UE910-NAR 



Other identification of the product ......... : - 



Final HW version ................................... : 0 



Final SW version ................................... : 12.00.503-B033 



IMEI TAC ............................................. : 35467705 



Features .................................................. : - 



Description ............................................. : 2G, 3G Wireless Module  



Applicant  ............................................. : TELIT COMMUNICATIONS S.P.A. 



Address .................................................. : Via Stazione di Prosecco 5/b 



34010 SGONICO 



TRIESTE - ITALY 



CIF/NIF/Passport/VAT .......................... : 03711600266 



Contact person ....................................... : Andrea Fragiacomo 



Telephone / Fax ..................................... : TEL:+39 0404192111 / FAX: +39 040 4192 383 



e-mail:  ................................................... : andrea.fragiacomo@telit.com 



  



Official Observer of 



 



PTCRB Associate Accredited 



Test Lab 
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Test samples supplier  .......................... : Same as Applicant. 



Manufacturer  ...................................... : Same as Applicant. 



Test method requested  ........................ : Testing of Radiated Spurious Emission 



Certification Criteria .............................. : Leading document for testing on Band 850 / 1900 for NAPRD.03 v5.14 



Standard ................................................. : 3GPP TS 51.010-1 v11.0.0 



3GPP TS 51.010-2 v11.0.0 



PVG.04 v1.2.1 



Test procedure  ...................................... : PEMV07: Radiated Spurious Emission Testing 



PEMV06: Temperature and Humidity Testing Control. 



Additional Reference Documents  ......... : N/A 



Non-standardized test method  ............... : N/A 



Report template No. ............................. : FDT08#FMV001 



IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, except in full, without the previous written 



permission of AT4 wireless, Inc. 
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Competences and guarantees 



AT4 wireless is a testing laboratory accredited by the National Accreditation Body (A2LA –American 



Association for Laboratory Accreditation), to perform the tests indicated in the Certificate No.3100.01. 



AT4 wireless is a testing laboratory competent to carry out the tests described in this report. 



In order to assure the traceability to other national and international laboratories, AT4 wireless has a calibration 



and maintenance programme for its measurement equipment according to the ISO 17025. 



AT4 wireless guarantees the reliability of the data presented in this report, which is the result of the 



measurements and the tests performed to the item under test on the date and under the conditions stated on the 



report and, it is based on the knowledge and technical facilities available at AT4 wireless at the time of 



performance of the test. 



AT4 wireless is liable to the client for the maintenance of the confidentiality of all information related to the item 



under test and the results of the test.  



AT4 wireless issues the two following types of  GSM Test Reports: 



Full GSM Test Report: This Test Report contains within Appendix A a list of ALL test cases referenced 



in the corresponding Certification Criteria Leading documents. Full GSM Test Reports contain a testing 



conclusion in Summary chapter. 



Partial GSM Test Report: This Test Report contains within Appendix A a subset of test cases requested 



by the customer and/or what is deemed necessary by AT4 wireless after a review to a product with 



respect to modification. Partial GSM Test Reports do not contain a testing conclusion in Summary 



chapter. 



 



General conditions 



1. This report is only referred to the item that has undergone the test. 



2. This report does not constitute or imply on its own an approval of the product by the Certification 



Bodies or competent Authorities. 



3. This document is only valid if complete; no partial reproduction can be made without previous 



written permission of AT4 wireless. 



4. This test report cannot be used partially or in full for publicity and/or promotional purposes without 



previous written permission of AT4 wireless and the Accreditation Bodies. 



Uncertainty 



Uncertainty (factor k=2) was calculated according to the AT4 wireless internal document PODT000. 



Usage of samples 



Samples undergoing test have been selected by: TELIT COMMUNICATIONS S.P.A. 



Sample operating mode: Normal mode according to the requested standards. 



Following Samples have been used: 



 



Sample No. Control No. Description Model HW version SW version IMEI No. Reception Date 



M/01 00474-02_02b 2G/3G Module UE910-NAR 0 12.00.503-B033 354677059001302  2013-02-18 



 



All Samples have undergone total or partially the test(s) specified in sub clause “Test method requested”. 
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Testing period 



The performed test started on 2013-03-11 and finished on 2013-03-11. 



The tests have been performed at AT4 wireless. 



 



Environmental conditions 



General environmental conditions: 



 



 



NOMINAL 



LOWER HIGHER 



RELATIVE HUMIDITY 20 % 75 % 



TEMPERATURE 15 ºC 35 ºC 



VOLTAGE  3.8v 
 



Summary 



The qualified PICS/PIXIT menu of the test system was defined in accordance with the client. 



The results of the performed tests according to the standards 3GPP TS 51.010-1, the item under tests is IN 



COMPLIANCE with the requested test method. 



NOTE: The results presented in this Test Report apply only to the particular item under test established in page 1 



of this document, as presented for test on the date(s) shown in section, “USAGE OF SAMPLES, TESTING 



PERIOD AND ENVIRONMENTAL CONDITIONS”. 



Remarks and comments 



The testing was performed by Terry Huang. 



Testing verdicts 



Not applicable .................................................... : NA 



Pass..................................................................... : P 



Fail ..................................................................... : F 



Inconclusive ....................................................... : I 



Not measured...................................................... : NM 
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APPENDIX A: Test result 



 
 



 



 



  



 



 











 



Report No: (NIE) 00474RMV.009 Page 7 of 13 17/05/2013 



 



Summary of Test Results 
 



  



VERDICT 



850 900 1800 1900 



Standard PASS FAIL INC PASS FAIL INC PASS FAIL INC PASS FAIL INC 



3GPP TS51.010-1 2 0 0 0 0 0 0 0 0 2 0 0 



Total 2 0 0 0 0 0 0 0 0 2 0 0 



 



Test Results 



3GPP TS 51.010-1 



Ref Condition 
850 1900 



Date Test sample Result Test system Date Test sample Result Test system 
12.2.1  Normal 2013-03-11 M/01 P TP50  2013-03-11 M/01 P TP50  



12.2.2  Normal 2013-03-11 M/01 P TP50  2013-03-11 M/01 P TP50  












File :Idle_Telit_GPRS1900 CH66 Data :#14 Date: 2013/3/11 Time: 下下 02:54:45




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Idle_Telit_GPRS1900 CH661_3.8V_X-Y




: RSE Chamber




EN301 511_1900_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 43.6000 -71.05 -6.32 -77.37 -57.00 -20.37 peak




2 87.1250 -58.54 -11.12 -69.66 -57.00 -12.66 peak




3 * 837.5000 -78.41 12.58 -65.83 -57.00 -8.83 peak




4 1829.500 -58.88 -6.10 -64.98 -47.00 -17.98 peak




5 3952.000 -60.40 2.08 -58.32 -47.00 -11.32 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin
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Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Idle_Telit_GPRS1900 CH661_3.8V_X-Y




: RSE Chamber




EN301 511_1900_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 43.8000 -68.56 -5.58 -74.14 -57.00 -17.14 peak




2 484.2500 -75.90 5.59 -70.31 -57.00 -13.31 peak




3 * 825.0000 -77.85 12.10 -65.75 -57.00 -8.75 peak




4 1822.500 -59.98 -6.10 -66.08 -47.00 -19.08 peak




5 3636.000 -59.13 0.62 -58.51 -47.00 -11.51 peak
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*:Maximum data      x:Over limit     !:over margin
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Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Idle_Telit_GPRS1900 CH661_3.8V_Y-Z




: RSE Chamber




EN301 511_1900_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 43.8500 -70.23 -6.41 -76.64 -57.00 -19.64 peak




2 467.3750 -76.50 5.36 -71.14 -57.00 -14.14 peak




3 * 802.5000 -77.31 11.08 -66.23 -57.00 -9.23 peak




4 1836.500 -58.90 -6.04 -64.94 -47.00 -17.94 peak




5 3684.000 -59.22 0.67 -58.55 -47.00 -11.55 peak
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*:Maximum data      x:Over limit     !:over margin
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Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Idle_Telit_GPRS1900 CH661_3.8V_Y-Z




: RSE Chamber




EN301 511_1900_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 44.0500 -67.48 -5.63 -73.11 -57.00 -16.11 peak




2 91.6250 -60.21 -8.69 -68.90 -57.00 -11.90 peak




3 * 802.5000 -78.04 11.27 -66.77 -57.00 -9.77 peak




4 1836.500 -59.03 -6.02 -65.05 -47.00 -18.05 peak




5 3816.000 -59.84 1.60 -58.24 -47.00 -11.24 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Idle_Telit_GPRS1900 CH66\Data :#13















File :Idle_Telit_GPRS1900 CH66 Data :#14 Date: 2013/3/11 Time: 下下 02:39:01




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Idle_Telit_GPRS1900 CH661_3.8V_Z-X




: RSE Chamber




EN301 511_1900_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 34.0000 -74.78 -2.12 -76.90 -57.00 -19.90 peak




2 471.8750 -76.58 5.50 -71.08 -57.00 -14.08 peak




3 * 818.7500 -77.54 11.72 -65.82 -57.00 -8.82 peak




4 1857.500 -58.22 -5.78 -64.00 -53.00 -11.00 peak




5 3832.000 -59.53 1.60 -57.93 -47.00 -10.93 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Idle_Telit_GPRS1900 CH66\Data :#14















File :Idle_Telit_GPRS1900 CH66 Data :#13 Date: 2013/3/11 Time: 下下 02:37:49




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Idle_Telit_GPRS1900 CH661_3.8V_Z-X




: RSE Chamber




EN301 511_1900_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 44.0500 -68.92 -5.63 -74.55 -57.00 -17.55 peak




2 486.5000 -76.50 5.49 -71.01 -57.00 -14.01 peak




3 * 822.5000 -77.33 12.01 -65.32 -57.00 -8.32 peak




4 1794.500 -57.62 -6.22 -63.84 -47.00 -16.84 peak




5 3928.000 -59.85 2.01 -57.84 -47.00 -10.84 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Idle_Telit_GPRS1900 CH66\Data :#13















File :Idle_Telit_GPRS850 CH190 Data :#14 Date: 2013/3/11 Time: 下下 02:58:28




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Idle_Telit_GPRS850 CH190_3.8V_X-Y




: RSE Chamber




EN301 511_850_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 33.7000 -75.43 -1.93 -77.36 -57.00 -20.36 peak




2 87.1250 -54.50 -11.12 -65.62 -57.00 -8.62 peak




3 * 830.0000 -77.62 12.40 -65.22 -57.00 -8.22 peak




4 1850.500 -59.65 -5.93 -65.58 -53.00 -12.58 peak




5 3764.000 -59.34 1.29 -58.05 -47.00 -11.05 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Idle_Telit_GPRS850 CH190\Data :#14















File :Idle_Telit_GPRS850 CH190 Data :#13 Date: 2013/3/11 Time: 下下 02:57:15




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Idle_Telit_GPRS850 CH190_3.8V_X-Y




: RSE Chamber




EN301 511_850_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 43.7500 -66.74 -5.57 -72.31 -57.00 -15.31 peak




2 93.8750 -59.48 -8.45 -67.93 -57.00 -10.93 peak




3 * 842.5000 -77.05 12.51 -64.54 -57.00 -7.54 peak




4 1857.500 -59.58 -5.78 -65.36 -53.00 -12.36 peak




5 3656.000 -58.40 0.63 -57.77 -47.00 -10.77 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Idle_Telit_GPRS850 CH190\Data :#13















File :Idle_Telit_GPRS850 CH190 Data :#14 Date: 2013/3/11 Time: 下下 02:47:25




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Idle_Telit_GPRS850 CH190_3.8V_Y-Z




: RSE Chamber




EN301 511_850_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 33.7000 -74.70 -1.93 -76.63 -57.00 -19.63 peak




2 480.8750 -76.40 5.26 -71.14 -57.00 -14.14 peak




3 * 836.2500 -77.90 12.50 -65.40 -57.00 -8.40 peak




4 1836.500 -59.65 -6.04 -65.69 -47.00 -18.69 peak




5 3680.000 -59.27 0.66 -58.61 -47.00 -11.61 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Idle_Telit_GPRS850 CH190\Data :#14















File :Idle_Telit_GPRS850 CH190 Data :#13 Date: 2013/3/11 Time: 下下 02:46:13




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Idle_Telit_GPRS850 CH190_3.8V_Y-Z




: RSE Chamber




EN301 511_850_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 * 47.7000 -57.72 -6.65 -64.37 -57.00 -7.37 peak




2 476.3750 -75.78 5.54 -70.24 -57.00 -13.24 peak




3 827.5000 -78.27 12.23 -66.04 -57.00 -9.04 peak




4 1801.500 -59.70 -6.17 -65.87 -47.00 -18.87 peak




5 3972.000 -60.31 2.23 -58.08 -47.00 -11.08 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Idle_Telit_GPRS850 CH190\Data :#13















File :Idle_Telit_GPRS850 CH190 Data :#14 Date: 2013/3/11 Time: 下下 02:42:54




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




IdleTelit_GPRS850 CH190_3.8V_Z-X




: RSE Chamber




EN301 511_850_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 33.9000 -74.96 -2.05 -77.01 -57.00 -20.01 peak




2 496.6250 -73.44 4.20 -69.24 -57.00 -12.24 peak




3 * 842.5000 -78.74 12.63 -66.11 -57.00 -9.11 peak




4 1780.500 -58.68 -6.30 -64.98 -47.00 -17.98 peak




5 3768.000 -59.52 1.40 -58.12 -47.00 -11.12 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Idle_Telit_GPRS850 CH190\Data :#14















File :Idle_Telit_GPRS850 CH190 Data :#13 Date: 2013/3/11 Time: 下下 02:41:42




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




IdleTelit_GPRS850 CH190_3.8V_Z-X




: RSE Chamber




EN301 511_850_Idle




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 44.0500 -68.21 -5.63 -73.84 -57.00 -16.84 peak




2 485.3750 -76.15 5.54 -70.61 -57.00 -13.61 peak




3 * 830.0000 -76.51 11.18 -65.33 -57.00 -8.33 peak




4 1808.500 -59.99 -6.15 -66.14 -47.00 -19.14 peak




5 3764.000 -59.07 1.36 -57.71 -47.00 -10.71 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Idle_Telit_GPRS850 CH190\Data :#13















File :Telit_GPRS1900 CH661_3 Data :#32 Date: 2013/3/11 Time: 下下 03:20:36




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS1900 CH661_3.8V_X-Y




: RSE Chamber




EN301 511_1900




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 31.1000 -61.50 -0.80 -62.30 -36.00 -26.30 peak




2 473.0000 -60.39 5.06 -55.33 -36.00 -19.33 peak




3 956.2500 -59.70 13.36 -46.34 -36.00 -10.34 peak




4 1740.050 -40.83 -6.93 -47.76 -30.00 -17.76 peak




5 1827.725 -46.59 -6.57 -53.16 -30.00 -23.16 peak




6 1835.450 -48.90 -6.46 -55.36 -30.00 -25.36 peak




7 1872.895 -51.03 -6.00 -57.03 -30.00 -27.03 peak




8 1876.657 -53.77 -6.00 -59.77 -30.00 -29.77 peak




9 1882.703 -54.40 -5.99 -60.39 -30.00 -30.39 peak




10 1887.105 -52.20 -5.96 -58.16 -30.00 -28.16 peak




11 1929.075 -50.01 -5.38 -55.39 -30.00 -25.39 peak




12 1932.700 -48.05 -5.32 -53.37 -30.00 -23.37 peak




13 1989.450 -45.34 -4.30 -49.64 -30.00 -19.64 peak




14 * 3760.000 -39.90 0.23 -39.67 -30.00 -9.67 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Telit_GPRS1900 CH661_3\Data :#32















File :Telit_GPRS1900 CH661_3 Data :#31 Date: 2013/3/11 Time: 下下 03:20:00




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS1900 CH661_3.8V_X-Y




: RSE Chamber




EN301 511_1900




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 30.2000 -61.46 -1.38 -62.84 -36.00 -26.84 peak




2 489.8750 -59.69 4.96 -54.73 -36.00 -18.73 peak




3 * 958.7500 -58.95 13.40 -45.55 -36.00 -9.55 peak




4 1157.850 -38.35 -8.85 -47.20 -30.00 -17.20 peak




5 1828.200 -45.23 -6.56 -51.79 -30.00 -21.79 peak




6 1839.950 -50.40 -6.33 -56.73 -30.00 -26.73 peak




7 1872.980 -44.05 -6.01 -50.06 -30.00 -20.06 peak




8 1876.678 -49.44 -6.01 -55.45 -30.00 -25.45 peak




9 1882.776 -49.11 -6.00 -55.11 -30.00 -25.11 peak




10 1887.105 -45.83 -5.97 -51.80 -30.00 -21.80 peak




11 1923.150 -52.81 -5.43 -58.24 -30.00 -28.24 peak




12 1932.725 -46.91 -5.31 -52.22 -30.00 -22.22 peak




13 2009.000 -44.49 -4.00 -48.49 -30.00 -18.49 peak




14 3888.000 -44.51 0.91 -43.60 -30.00 -13.60 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Telit_GPRS1900 CH661_3\Data :#31















File :Telit_GPRS1900 CH661_3 Data :#32 Date: 2013/3/11 Time: 下下 04:01:45




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS1900 CH661_3.8V_Y-Z




: RSE Chamber




EN301 511_1900




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 30.3500 -61.27 -0.39 -61.66 -36.00 -25.66 peak




2 460.6250 -59.46 4.56 -54.90 -36.00 -18.90 peak




3 * 958.7500 -58.80 13.34 -45.46 -36.00 -9.46 peak




4 1809.750 -42.11 -6.55 -48.66 -30.00 -18.66 peak




5 1829.950 -46.38 -6.57 -52.95 -30.00 -22.95 peak




6 1835.475 -49.59 -6.46 -56.05 -30.00 -26.05 peak




7 1872.980 -52.41 -6.00 -58.41 -30.00 -28.41 peak




8 1876.614 -56.94 -6.00 -62.94 -30.00 -32.94 peak




9 1881.821 -50.89 -5.99 -56.88 -30.00 -26.88 peak




10 1886.680 -52.59 -5.97 -58.56 -30.00 -28.56 peak




11 1926.575 -52.76 -5.40 -58.16 -30.00 -28.16 peak




12 1932.925 -48.41 -5.32 -53.73 -30.00 -23.73 peak




13 2015.900 -43.32 -3.85 -47.17 -30.00 -17.17 peak




14 3980.000 -44.72 1.14 -43.58 -30.00 -13.58 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Telit_GPRS1900 CH661_3\Data :#32















File :Telit_GPRS1900 CH661_3 Data :#31 Date: 2013/3/11 Time: 下下 04:01:09




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS1900 CH661_3.8V_Y-Z




: RSE Chamber




EN301 511_1900




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 30.5500 -61.41 -1.55 -62.96 -36.00 -26.96 peak




2 491.0000 -59.94 4.92 -55.02 -36.00 -19.02 peak




3 * 870.0000 -57.81 11.58 -46.23 -36.00 -10.23 peak




4 1811.800 -42.07 -6.57 -48.64 -30.00 -18.64 peak




5 1827.950 -44.26 -6.56 -50.82 -30.00 -20.82 peak




6 1835.600 -47.67 -6.43 -54.10 -30.00 -24.10 peak




7 1872.980 -42.05 -6.01 -48.06 -30.00 -18.06 peak




8 1876.657 -46.19 -6.01 -52.20 -30.00 -22.20 peak




9 1882.776 -46.44 -6.00 -52.44 -30.00 -22.44 peak




10 1886.765 -43.83 -5.98 -49.81 -30.00 -19.81 peak




11 1929.000 -47.91 -5.39 -53.30 -30.00 -23.30 peak




12 1932.575 -46.11 -5.32 -51.43 -30.00 -21.43 peak




13 2003.250 -44.35 -4.15 -48.50 -30.00 -18.50 peak




14 3760.000 -42.84 0.33 -42.51 -30.00 -12.51 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Telit_GPRS1900 CH661_3\Data :#31















File :Telit_GPRS1900 CH661_3 Data :#32 Date: 2013/3/11 Time: 下下 02:29:24




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS1900 CH661_3.8V_Z-X




: RSE Chamber




EN301 511_1900




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 30.2500 -61.96 -0.33 -62.29 -36.00 -26.29 peak




2 480.8750 -58.54 4.67 -53.87 -36.00 -17.87 peak




3 * 958.7500 -58.86 13.34 -45.52 -36.00 -9.52 peak




4 1811.800 -42.26 -6.55 -48.81 -30.00 -18.81 peak




5 1829.850 -45.62 -6.57 -52.19 -30.00 -22.19 peak




6 1835.525 -48.87 -6.45 -55.32 -30.00 -25.32 peak




7 1872.895 -51.56 -6.00 -57.56 -30.00 -27.56 peak




8 1877.990 -55.13 -6.00 -61.13 -30.00 -31.13 peak




9 1883.259 -55.82 -5.98 -61.80 -30.00 -31.80 peak




10 1886.765 -51.63 -5.97 -57.60 -30.00 -27.60 peak




11 1922.700 -52.99 -5.42 -58.41 -30.00 -28.41 peak




12 1932.025 -47.06 -5.34 -52.40 -30.00 -22.40 peak




13 2002.100 -43.65 -4.10 -47.75 -30.00 -17.75 peak




14 3960.000 -45.41 1.15 -44.26 -30.00 -14.26 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Telit_GPRS1900 CH661_3\Data :#32















File :Telit_GPRS1900 CH661_3 Data :#31 Date: 2013/3/11 Time: 下下 02:28:48




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS1900 CH661_3.8V_Z-X




: RSE Chamber




EN301 511_1900




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 31.7500 -61.02 -2.11 -63.13 -36.00 -27.13 peak




2 491.0000 -59.69 4.92 -54.77 -36.00 -18.77 peak




3 * 751.2500 -55.90 10.55 -45.35 -36.00 -9.35 peak




4 1164.000 -39.35 -8.81 -48.16 -30.00 -18.16 peak




5 1827.650 -46.03 -6.56 -52.59 -30.00 -22.59 peak




6 1835.550 -48.90 -6.43 -55.33 -30.00 -25.33 peak




7 1872.980 -47.36 -6.01 -53.37 -30.00 -23.37 peak




8 1876.667 -50.27 -6.01 -56.28 -30.00 -26.28 peak




9 1882.787 -49.70 -6.00 -55.70 -30.00 -25.70 peak




10 1887.105 -47.18 -5.97 -53.15 -30.00 -23.15 peak




11 1926.775 -52.95 -5.41 -58.36 -30.00 -28.36 peak




12 1931.975 -45.95 -5.33 -51.28 -30.00 -21.28 peak




13 1996.350 -44.97 -4.26 -49.23 -30.00 -19.23 peak




14 3760.000 -43.52 0.33 -43.19 -30.00 -13.19 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Telit_GPRS1900 CH661_3\Data :#31















File :Telit_GPRS850 CH190_3 Data :#32 Date: 2013/3/11 Time: 下下 03:02:42




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS850 CH190_3.8V_X-Y




: RSE Chamber




EN301 511_850




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal




3m




Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 43.7000 -70.82 -6.66 -77.48 -36.00 -41.48 peak




2 455.0000 -72.28 5.03 -67.25 -36.00 -31.25 peak




3 749.1650 -60.98 11.45 -49.53 -36.00 -13.53 peak




4 794.5250 -65.44 11.34 -54.10 -36.00 -18.10 peak




5 807.5250 -70.34 11.45 -58.89 -36.00 -22.89 peak




6 826.8650 -63.73 12.50 -51.23 -36.00 -15.23 peak




7 833.8760 -65.44 12.83 -52.61 -36.00 -16.61 peak




8 839.4290 -63.65 12.98 -50.67 -36.00 -14.67 peak




9 846.4540 -63.13 12.78 -50.35 -36.00 -14.35 peak




10 861.7750 -71.19 12.37 -58.82 -36.00 -22.82 peak




11 877.2500 -65.56 12.20 -53.36 -36.00 -17.36 peak




12 904.4150 -61.65 13.14 -48.51 -36.00 -12.51 peak




13 1867.000 -43.90 -5.43 -49.33 -30.00 -19.33 peak




14 * 3768.000 -44.26 2.00 -42.26 -30.00 -12.26 peak




Page: 1




*:Maximum data      x:Over limit     !:over margin




File :Telit_GPRS850 CH190_3\Data :#32















File :Telit_GPRS850 CH190_3 Data :#31 Date: 2013/3/11 Time: 下下 03:01:30




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS850 CH190_3.8V_X-Y




: RSE Chamber




EN301 511_850




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 44.0500 -67.35 -5.95 -73.30 -36.00 -37.30 peak




2 476.3750 -76.76 5.79 -70.97 -36.00 -34.97 peak




3 ! 755.0450 -51.92 11.22 -40.70 -36.00 -4.70 peak




4 795.6000 -65.17 11.53 -53.64 -36.00 -17.64 peak




5 804.2500 -71.04 11.59 -59.45 -36.00 -23.45 peak




6 826.8650 -66.34 12.55 -53.79 -36.00 -17.79 peak




7 833.9704 -67.91 12.81 -55.10 -36.00 -19.10 peak




8 839.4185 -64.94 12.93 -52.01 -36.00 -16.01 peak




9 846.4540 -65.67 12.68 -52.99 -36.00 -16.99 peak




10 862.7250 -70.90 12.31 -58.59 -36.00 -22.59 peak




11 * 878.9250 -49.85 12.35 -37.50 -36.00 -1.50 peak




12 908.2825 -61.77 13.50 -48.27 -36.00 -12.27 peak




13 1815.000 -43.69 -5.76 -49.45 -30.00 -19.45 peak




14 3780.000 -44.53 2.27 -42.26 -30.00 -12.26 peak
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File :Telit_GPRS850 CH190_3 Data :#32 Date: 2013/3/11 Time: 下下 04:05:50




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS850 CH190_3.8V_Y-Z




: RSE Chamber




EN301 511_850




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal




3m




Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 44.0000 -69.01 -6.78 -75.79 -36.00 -39.79 peak




2 469.6250 -76.11 5.77 -70.34 -36.00 -34.34 peak




3 770.4800 -60.99 11.25 -49.74 -36.00 -13.74 peak




4 795.1000 -64.75 11.35 -53.40 -36.00 -17.40 peak




5 811.9500 -70.83 11.58 -59.25 -36.00 -23.25 peak




6 826.8235 -58.95 12.50 -46.45 -36.00 -10.45 peak




7 833.8025 -61.16 12.83 -48.33 -36.00 -12.33 peak




8 * 839.3975 -57.61 12.98 -44.63 -36.00 -8.63 peak




9 846.4540 -58.72 12.78 -45.94 -36.00 -9.94 peak




10 865.4750 -71.58 12.36 -59.22 -36.00 -23.22 peak




11 876.9250 -65.87 12.21 -53.66 -36.00 -17.66 peak




12 906.6250 -62.30 13.27 -49.03 -36.00 -13.03 peak




13 1837.750 -44.62 -5.63 -50.25 -30.00 -20.25 peak




14 3988.000 -45.04 2.96 -42.08 -30.00 -12.08 peak
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File :Telit_GPRS850 CH190_3 Data :#31 Date: 2013/3/11 Time: 下下 04:04:38




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS850 CH190_3.8V_Y-Z




: RSE Chamber




EN301 511_850




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 44.0000 -66.69 -5.94 -72.63 -36.00 -36.63 peak




2 469.6250 -74.98 5.53 -69.45 -36.00 -33.45 peak




3 760.9250 -60.46 11.22 -49.24 -36.00 -13.24 peak




4 801.3250 -65.60 11.56 -54.04 -36.00 -18.04 peak




5 809.9750 -70.75 11.66 -59.09 -36.00 -23.09 peak




6 826.8235 -64.82 12.55 -52.27 -36.00 -16.27 peak




7 833.9180 -67.12 12.81 -54.31 -36.00 -18.31 peak




8 839.3660 -64.92 12.93 -51.99 -36.00 -15.99 peak




9 846.4950 -66.57 12.67 -53.90 -36.00 -17.90 peak




10 868.8750 -71.18 12.34 -58.84 -36.00 -22.84 peak




11 * 878.4000 -52.27 12.35 -39.92 -36.00 -3.92 peak




12 902.7575 -62.71 13.19 -49.52 -36.00 -13.52 peak




13 1854.000 -43.70 -5.63 -49.33 -30.00 -19.33 peak




14 3348.000 -40.30 0.28 -40.02 -30.00 -10.02 peak
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File :Telit_GPRS850 CH190_3 Data :#32 Date: 2013/3/11 Time: 下下 02:13:48




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS850 CH190_3.8V_Z-X




: RSE Chamber




EN301 511_850




00474-02_01b




Telit




Polarization:




Power:




Distance:




Horizontal




3m




Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 43.8500 -69.21 -6.72 -75.93 -36.00 -39.93 peak




2 470.7500 -75.42 5.80 -69.62 -36.00 -33.62 peak




3 775.6250 -60.72 11.20 -49.52 -36.00 -13.52 peak




4 794.6750 -65.83 11.34 -54.49 -36.00 -18.49 peak




5 806.6750 -70.87 11.44 -59.43 -36.00 -23.43 peak




6 826.8650 -62.82 12.50 -50.32 -36.00 -14.32 peak




7 833.7920 -62.80 12.83 -49.97 -36.00 -13.97 peak




8 * 839.3450 -59.98 12.98 -47.00 -36.00 -11.00 peak




9 846.4540 -62.01 12.78 -49.23 -36.00 -13.23 peak




10 866.2000 -70.94 12.36 -58.58 -36.00 -22.58 peak




11 876.1750 -67.37 12.23 -55.14 -36.00 -19.14 peak




12 899.4425 -62.60 12.83 -49.77 -36.00 -13.77 peak




13 1100.000 -44.02 2.49 -41.53 -30.00 -11.53 peak




14 3772.000 -44.55 2.08 -42.47 -30.00 -12.47 peak
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File :Telit_GPRS850 CH190_3 Data :#31 Date: 2013/3/11 Time: 下下 02:12:36




Radiated Emission Measurement




Reading
  Level




Correct
 Factor




Measure-
   ment




Antenna
 Height




 Table
Degree




Site:




Limit:




EUT:




M/N:




Note:




Telit_GPRS850 CH190_3.8V_Z-X




: RSE Chamber




EN301 511_850




00474-02_01b




Telit




Polarization:




Power:




Distance:




Vertical Temperature:




Humidity:




 ℃
 %




Mode:




No. Mk. Freq. Limit Over




Detector CommentMHz dBm dBdBmdBmdB cm degree




1 43.7500 -69.09 -5.89 -74.98 -36.00 -38.98 peak




2 113.0000 -59.55 -8.82 -68.37 -36.00 -32.37 peak




3 772.6850 -59.58 11.08 -48.50 -36.00 -12.50 peak




4 798.0500 -63.14 11.54 -51.60 -36.00 -15.60 peak




5 813.3000 -70.51 11.83 -58.68 -36.00 -22.68 peak




6 826.8235 -62.49 12.55 -49.94 -36.00 -13.94 peak




7 833.7920 -63.03 12.80 -50.23 -36.00 -14.23 peak




8 839.3450 -60.87 12.93 -47.94 -36.00 -11.94 peak




9 846.4540 -61.76 12.68 -49.08 -36.00 -13.08 peak




10 860.4750 -70.92 12.29 -58.63 -36.00 -22.63 peak




11 876.0000 -66.46 12.35 -54.11 -36.00 -18.11 peak




12 * 904.9674 -59.63 13.31 -46.32 -36.00 -10.32 peak




13 1100.000 -44.58 2.54 -42.04 -30.00 -12.04 peak




14 3952.000 -45.02 2.86 -42.16 -30.00 -12.16 peak
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				Idle_Telit_GPRS1900 CH661_3.8V_X-Y_H



				Idle_Telit_GPRS1900 CH661_3.8V_X-Y_V



				Idle_Telit_GPRS1900 CH661_3.8V_Y-Z_H



				Idle_Telit_GPRS1900 CH661_3.8V_Y-Z_V



				Idle_Telit_GPRS1900 CH661_3.8V_Z-X_H



				Idle_Telit_GPRS1900 CH661_3.8V_Z-X_V



				Idle_Telit_GPRS850 CH190_3.8V_X-Y_H



				Idle_Telit_GPRS850 CH190_3.8V_X-Y_V



				Idle_Telit_GPRS850 CH190_3.8V_Y-Z_H



				Idle_Telit_GPRS850 CH190_3.8V_Y-Z_V



				Idle_Telit_GPRS850 CH190_3.8V_Z-X_H



				Idle_Telit_GPRS850 CH190_3.8V_Z-X_V



				Telit_GPRS1900 CH661_3.8V_X-Y_H



				Telit_GPRS1900 CH661_3.8V_X-Y_V



				Telit_GPRS1900 CH661_3.8V_Y-Z_H



				Telit_GPRS1900 CH661_3.8V_Y-Z_V



				Telit_GPRS1900 CH661_3.8V_Z-X_H



				Telit_GPRS1900 CH661_3.8V_Z-X_V



				Telit_GPRS850 CH190_3.8V_X-Y_H



				Telit_GPRS850 CH190_3.8V_X-Y_V



				Telit_GPRS850 CH190_3.8V_Y-Z_H



				Telit_GPRS850 CH190_3.8V_Y-Z_V



				Telit_GPRS850 CH190_3.8V_Z-X_H



				Telit_GPRS850 CH190_3.8V_Z-X_V







RSE log


RSE log


RSE log
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Test System Used  



 
RSE Test Equipment (TP50) 



List of Instruments: 



Control 



Number 
Description Manufacturer  Model Serial number 



Calibration 



Due date 



0122 Filter K&L 
5TNF-1700/2000-



0.1N/N 
166 N/A 



0123 Filter K&L 
3TNF-800/1000-



0.2N/N 
274 N/A 



0124 Highpass Filter  MICRO-TRONICS HPM50108 20 N/A 



0125 Highpass Filter  MICRO-TRONICS HPM50111 21 N/A 



0126 Narrowband Microwave Notch Filter Microwave Circuits N0419601 195227 2014-02-10 



0127 Lowpass Filter Microwave Circuits L01G18G1 98214 2014-02-10 



0129 Spectrum Analyzer Agilent E4445A MY46181814 2013-12-11 



0131 Spectrum Analyzer Agilent N9020A US47520902 2014-05-14 



0133 RSE Test System N/A N/A SN0105 N/A 



0134 Full Anechoic Chamber (12m x 7m x 7m) ETS-Lindgren RFD-F/A-100 4308 N/A 



0137 Multi - Device Controller ETS-Lindgren 2090 92129 N/A 



0138 Biconilong Antenna (Type4) ETS-Lindgren 3142C 86484 2014-06-04 



0144 Temperature and Humidity Meter DICKSON TM-320 6129176 N/A 



0149 Base station simulation Agilent E5515C MY47511156 2014-09-24 



0151 Amplifier Mini-Circuits ZVA-213-S+ 467900926 2014-02-10 



0152 Amplifier EMC Instruments EMC-330 980006 2014-02-10 



0154 Switch Control Mainframe Agilent 3499A MY42003868 N/A 



0155 Microwave Switch (Set in 3499A) Agilent 44476A MY42001637 N/A 



0156 Microwave Switch (Set in 3499A) Agilent 44476A MY42001642 N/A 



0157 Microwave Switch (Set in 3499A) Agilent 44476A MY42001638 N/A 



0158 Dual l-to-6(4) MW MUX (Set in 3499A) Agilent N2276A MY42000391 N/A 



0197 Double Ridged Guide Horn Antenna ETS-Lindgren 3115 70475 2014-04-15 
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Test System uncertainties 
 
RSE Test Equipment (TP50) 



 



Frequency 



Band (MHz) 
Polarization Uncertainty (dB) Distance (m) Antenna 



Measurement 



Band 



30~1000 Horizontal 2.31 3 3142C 
GSM 850/900 & 



1800/1900 



30~1000 Vertical 2.31 3 3142C 
GSM 850/900 & 



1800/1900 



1000~1500 Horizontal 2.38 3 3115 GSM 850/900  



1000~1500 Vertical 2.38 3 3115 GSM 850/900  



1000~2000 Horizontal 2.38 3 3115 GSM 1800/1900 



1000~2000 Vertical 2.48 3 3115 GSM 1800/1900 



2000~2800 Horizontal 2.48 3 3115 
GSM 850/900 & 



1800/1900 



2000~2800 Vertical 2.42 3 3115 
GSM 850/900 & 



1800/1900 



2800~4000 Horizontal 2.32 3 3115 
GSM 850/900 & 



1800/1900 



2800~4000 Vertical 2.32 3 3115 
GSM 850/900 & 



1800/1900 



 



Note 1: All values reflect a 95% confidence level. 



Note 2: All values are valid for temperatures between 20ºC and 30ºC. 



 











 



Report No: (NIE) 00474RMV.009 Page 11 of 13 17/05/2013 



 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



APPENDIX C: Photographs 



 



 



 











 



Report No: (NIE) 00474RMV.009 Page 12 of 13 17/05/2013 



 



 



FRONT VIEW 
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 AT4 wireless, S.A.  
Parque Tecnológico de Andalucía,  



c/ Severo Ochoa  2 



29590 Campanillas/ Málaga/ España 
Tel. 952 61 91 00 - Fax 952 61 91 13 



MÁLAGA, C.I.F. A29 507 456  
Registro Mercantil de Málaga,Tomo 1169, 



Libro 82, Folio 133, Hoja MA3729 



PARTIAL GSM TEST REPORT 



REFERENCE STANDARD:  



3GPP TS 51.010-1 TSG GSM/EDGE Radio Access Network Digital cellular telecommunications system 



(Phase 2+); Mobile Station (MS) conformance specification; Conformance specification 



 



NIE ........................................................ : 38138RMV.005  



Approved by  
(name / position & signature) ................ : 



José de la Plaza Fernández 



Telecommunications Lab Manager 



 



Elaboration date .................................... : 2013-06-21 



Identification of item tested................. : 2G, 3G Wireless Module 



Trademark.............................................. : Telit 



Model and/or type reference ................. : UE910-NAR 



Other identification of the product......... : N/A 



Final HW version................................... : 0 



Final SW version ................................... : 12.00.504 (SVN: 03) 



IMEI TAC ............................................. : 35467705 



Features.................................................. : - 



Description............................................. : 2G, 3G Wireless Module 



Applicant ............................................. : TELIT COMMUNICATIONS S.P.A. 



Address .................................................. : Via Stazione di Prosecco 5/b 



34010 SGONICO 



TRIESTE - ITALY 



CIF/NIF/Passport................................... : 03711600266 



Contact person: Andrea Fragiacomo 



Telephone / Fax ..................................... : +39 0404192111 / +39 0404192383 



e-mail: ................................................... : Andrea.fragiacomo@telit.com 



  



Recognised Test Organisation of 



 



PTCRB accredited Test Lab 
 



 



CTIA Authorized Test Lab 
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Test samples supplier .......................... : Same as applicant 



Manufacturer ...................................... : Same as applicant 



Test method requested ........................ : Selected test cases according to Appendix A 



Certification Criteria .............................. : Leading document for testing on 850 and 1900 MHz Bands: North America 
Permanent Reference Document NAPRD.03 v5.14.  



Leading document for testing on 900 and 1800 MHz Bands: Global 
Certification Forum Certification Criteria, GCF CC. v3.49.2 



Standard ................................................. : 3GPP TS 51.010-1 v10.3.0 
 



Test procedure ...................................... : PEMV003: 2G/3G/LTE RF Conformance Testing. 
PEMV004: 2G/3G/LTE Protocol Conformance Testing. 
PEMV006: Temperature and Humidity Testing Control. 



Additional Reference Documents ......... : NA 



Non-standardized test method ............... : NA 



Report template No.............................. : FDT08_13#FMV001_09 



IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, except in full, without the previous written 
permission of AT4 wireless, S.A.. 
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Competences and guarantees 



AT4 wireless is a testing laboratory accredited by the National Accreditation Body (ENAC -Entidad Nacional de 
Acreditación), to perform the tests indicated in the Certificate No. 51 /LE 1172. 



AT4 wireless is a testing laboratory competent to carry out the tests described in this report. 



In order to assure the traceability to other national and international laboratories, AT4 wireless has a calibration 
and maintenance programme for its measurement equipment according to the ISO 17025. 



AT4 wireless guarantees the reliability of the data presented in this report, which is the result of the 
measurements and the tests performed to the item under test on the date and under the conditions stated on the 
report and, it is based on the knowledge and technical facilities available at AT4 wireless at the time of 
performance of the test. 



AT4 wireless is liable to the client for the maintenance of the confidentiality of all information related to the item 
under test and the results of the test.  



AT4 wireless issues the two following types of GSM Test Reports: 



Full GSM Test Report: This Test Report contains within Appendix A a list of ALL test cases referenced 
in the corresponding Certification Criteria Leading documents. Full GSM Test Reports contain a testing 
conclusion in Summary chapter. 



Partial GSM Test Report: This Test Report contains within Appendix A a subset of test cases requested 
by the customer and/or what is deemed necessary by AT4 wireless after a review to a product with 
respect to modification. Partial GSM Test Reports do not contain a testing conclusion in Summary 
chapter. 



 



General conditions 



1. This report is only referred to the item that has undergone the test. 



2. This report does not constitute or imply on its own an approval of the product by the Certification 
Bodies or competent Authorities. 



3. This document is only valid if complete; no partial reproduction can be made without previous 
written permission of AT4 wireless. 



4. This test report cannot be used partially or in full for publicity and/or promotional purposes without 
previous written permission of AT4 wireless and the Accreditation Bodies. 



Uncertainty 



Uncertainty (factor k=2) was calculated according to the AT4 wireless internal document PODT000. 
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Usage of samples 



Samples undergoing test have been selected by: Telit. 



Sample operating mode: Normal mode according to the requested standards. 



 



Following Samples have been used: 



Control 
No. 



Description Model HW 
version 



SW version Serial No. Reception Date 



38138/05 2G/3G Module UE910-
NAR 



0 12.00.503-
B033 



354677059001336  2013-02-12 



38138/05.1 2G/3G Module UE910-
NAR 



0 12.00.503-
B039 



354677059001336  2013-04-05 



38138/05.3 2G/3G Module UE910-
NAR 



0 12.00.504 354677059001336  2013-05-06 



38138/06 2G/3G Module UE910-
NAR 



0 12.00.503-
B033 



354677059001328  2013-02-12 



 



All Samples have undergone total or partially the test(s) specified in subclause “Test method requested”. 



 



Accessories 



Control 



No. 
Description Date of reception 



34074/15 Development Kit 2011-10-26 



 
 



Testing period 



The performed test started on 2013-02-14 and finished on 2013-05-10. 



The tests have been performed at AT4 wireless. 
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Environmental conditions 



General environmental conditions: 



 



NOMINAL EXTREME  
 



LOWER HIGHER LOWER HIGHER 



RELATIVE HUMIDITY 0 % 75 % 0 % 75 % 



TEMPERATURE 15 ºC 35 ºC -10 ºC 55 ºC 



VOLTAGE  3.8 V 3.4 V 4.2 V 



 



Vibration conditions: 



 



Frequency(Hz) ASD in m
2
/s



3
 



5- 20 0,96 
20 - 500 0,96 at 20 Hz, thereafter -3 dB / octave 



 
 



Summary 



The qualified PICS/PIXIT menu of the test system was defined in accordance with the client. 



Considering the results of the performed test according to standard 3GPP TS 51.010 the item/s under test is/are 
IN COMPLIANCE with the requested test method.  



NOTE: The results presented in this Test Report apply only to the particular item under test established in page 1 
of this document, as presented for test on the date(s) shown in section, “USAGE OF SAMPLES, TESTING 
PERIOD AND ENVIRONMENTAL CONDITIONS”. 



 



Remarks and comments 



The tests have been realized by the technical personnel Daniel Toca. 
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Testing verdicts 



Not applicable ....................................................: NA 



Pass.....................................................................: P 



Fail .....................................................................: F 



Inconclusive .......................................................: I 



Not measured......................................................: NM 



 











 



Report No: (NIE) 38138RMV.005  Page 8 of 20 21/06/2013 
 



 



 



 



 



 



 



 



 



APPENDIX A: Test result 
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Summary of Test Results 



 



  VERDICT 



  GSM 850 GSM 900 GSM 1800 GSM 1900 Network Independent Bearer Agnostic 



Standard PASS FAIL INC PASS FAIL INC PASS FAIL INC PASS FAIL INC PASS FAIL INC PASS FAIL INC 



3GPP TS 51.010-1 26 0 0 0 0 0 0 0 0 17 0 0 0 0 0 0 0 0 



Total 26 0 0 0 0 0 0 0 0 17 0 0 0 0 0 0 0 0 
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Test Results 



 



3GPP TS 51.010-1 



Ref Name Condition Band Date Test 
sample 



Result Test 
system 



13.4  Output RF spectrum HTLV 850 2013-02-14 38138/05 P 56  



13.16.1  Frequency error and phase error in GPRS multislot 
configuration 



HTHV 850 2013-02-15 38138/05 P 56  



13.16.1  Frequency error and phase error in GPRS multislot 
configuration 



HTLV 850 2013-02-14 38138/05 P 56  



13.16.2-1  Transmitter output power in GPRS multislot configuration 
- MS with permanent- or temporary antenna connector 



HTHV 850 2013-02-15 38138/05 P 56  



13.16.2-1  Transmitter output power in GPRS multislot configuration 
- MS with permanent- or temporary antenna connector 



HTLV 850 2013-02-14 38138/05 P 56  



13.16.3  Output RF spectrum in GPRS multislot configuration  HTHV 850 2013-02-15 38138/05 P 56  



13.16.3  Output RF spectrum in GPRS multislot configuration  HTLV 850 2013-02-14 38138/05 P 56  



13.17.1  Frequency error and Modulation accuracy  HTHV 850 2013-02-15 38138/05 P 56  



13.17.1  Frequency error and Modulation accuracy  HTLV 850 2013-02-14 38138/05 P 56  



13.17.2  Frequency error under multipath and interference 
conditions 



HTHV 850 2013-02-15 38138/06 P 56  



13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 



HTHV 850 2013-02-15 38138/06 P 56  



13.17.3-1  EGPRS Transmitter output power- MS with permanent- or 
temporary antenna connector 



HTLV 850 2013-02-14 38138/05 P 56  



13.17.4  Output RF spectrum HTHV 850 2013-02-15 38138/05 P 56  



13.17.4  Output RF spectrum HTLV 850 2013-02-14 38138/05 P 56  



14.18.7  Incremental redundancy performance Normal 1900 2013-04-08 38138/05.1 P 56  



17.1  Intra cell channel change Normal 850 2013-02-18 38138/05 P 50  



17.1  Intra cell channel change Normal 1900 2013-02-18 38138/05 P 50  



17.2  Inter cell handover Normal 850 2013-02-18 38138/05 P 50  



17.2  Inter cell handover Normal 1900 2013-02-18 38138/05 P 50  



20.1  Cell selection Normal 850 2013-02-18 38138/05 P 50  



20.1  Cell selection Normal 1900 2013-02-18 38138/05 P 50  



20.2  Cell selection with varying signal strength values Normal 850 2013-02-18 38138/05 P 50  



20.2  Cell selection with varying signal strength values Normal 1900 2013-02-18 38138/05 P 50  
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20.3  Basic cell reselection Normal 850 2013-02-18 38138/05 P 50  



20.3  Basic cell reselection Normal 1900 2013-02-18 38138/05 P 50  



20.22.30.2  Cell Reselection / usage of BA(GPRS) / Change of 
BA(GPRS) 



Normal 850 2013-02-21 38138/05 P 50  



20.25.2 
[1900-
FDDII]   



Intersystem Cell Reselection/Idle Mode/FDD_Qmin  Normal 1900 2013-02-15 38138/05 P 50  



20.25.3 
[1900-
FDDII]   



Intersystem Cell Reselection/Idle Mode/FDD_Qoffset  Normal 1900 2013-02-15 38138/05 P 50  



20.25.4 
[1900-
FDDII]   



Intersystem Cell Reselection/Idle Mode/Qsearch_I  Normal 1900 2013-02-15 38138/05 P 50  



21.1  Signal strength Normal 850 2013-02-18 38138/06 P 56  



21.1  Signal strength Normal 1900 2013-02-18 38138/06 P 56  



21.1  Signal strength HTHV 850 2013-02-18 38138/06 P 56  



21.1  Signal strength HTHV 1900 2013-02-18 38138/06 P 56  



21.1  Signal strength HTLV 850 2013-02-18 38138/06 P 56  



21.1  Signal strength HTLV 1900 2013-02-18 38138/06 P 56  



21.1  Signal strength LTHV 850 2013-02-18 38138/06 P 56  



21.1  Signal strength LTHV 1900 2013-02-18 38138/06 P 56  



21.1  Signal strength LTLV 850 2013-02-18 38138/06 P 56  



21.1  Signal strength LTLV 1900 2013-02-18 38138/06 P 56  



21.2  Signal strength selectivity Normal 850 2013-02-18 38138/05 P 50  



21.2  Signal strength selectivity Normal 1900 2013-02-18 38138/05 P 50  



22.9  EGPRS Uplink Power Control ¿ Independence of TS 
Power Control 



Normal 1900 2013-04-08 38138/05.1 P 56  



26.6.8.5  Ciphering mode/IMEISV request Normal 1900 2013-05-10 38138/05.3 P 50  
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Test System Used  



 
Mint T1140 RF Tester, TP56 



Control Number 2890 



Harware versión v1.1.0.0 



Software Version v3.1.2.2 



Ambient Conditions Temperature: 15ºC – 35ºC;  Humidity: Up to 75% 



List of Instruments: 



Control 



Number 
Description Model Manufacturer Serial number 



Calibration 



Due Date 



 2112 CLIMATIC CHAMBER  VT4002 VÖTSCH  561951/1 2013-10-09 



 2119 VIBRATION BED  1209 SOLARTRON  300133 NA 



 2147 ACCELEROMETER  4384 BRÜEL & KJAER  1505291 2014-06-15 



 2326 POWER SUPPLY  66311B 
AGILENT 
TECHNOLOGIES 



 MY43003084 2014-02-06 



 2327 PSA SPECTRUM ANALYSER  E4445A 
AGILENT 
TECHNOLOGIES 



 MY44300521 2014-05-27 



 2328 ESG VECTOR SIGNAL GENERATOR  E4438C-503 
AGILENT 
TECHNOLOGIES 



 MY44270679 2013-10-02 



 2434 DUAL POWER METER  E4419B 
AGILENT 
TECHNOLOGIES 



 GB42420319 2015-01-09 



 2825 POWER SENSOR  8485D 
AGILENT 
TECHNOLOGIES 



 MY41091107 2014-01-08 



 2436 POWER SENSOR  8482A 
AGILENT 
TECHNOLOGIES 



 MY41091981 2014-01-09 



 2441 
PSG CONTINUOUS WAVE SIGNAL 
GENERATOR 



 E8247C- 1E1 520 
AGILENT 
TECHNOLOGIES 



 MY43000274 2014-02-18 



 2443 
GPS CONTROLLED FREQUENCY 
STANDARD 



 910R FLUKE  SM891674 2014-05-13 



 2445 SW CONTROL RF TESTER  S1110 AT4 wireless  - NA 



 2446 PARALLEL PORT HARDLOCK  MEMO HASP-4 HASP  - NA 



 2447 PC 
 OPTIPLEX GX-270 
DHM 



DELL  H482W0J NA 



 2448 SWITCH (16 PORTS)  3C16470 3COM 
 
0101/LV4G2J002840
9 



NA 



 2449 RF SWITCHING UNIT  E1220 AT4 wireless  2 NA 



 2450 GSM RF UPLINK FILTER MODULE  E1221 AT4 wireless  2 NA 



 2451 GSM RF DOWNLINK FILTER MODULE  E1222 AT4 wireless  2 NA 



 2452 AUXILIARY SWITCHING UNIT  E1223 AT4 wireless  2 NA 



 2515 SIGNALLING UNIT 2G  E1121 AT4 wireless  E1121000012 2014-05-15 



 2516 DARP GENERATOR  E1410 AT4 wireless  4 NA 
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Mint RX T1140 RF Tester : TP56 



Control Number 2891 



Harware versión v1.1.0.0 



Software Version v3.1.2.2 



Ambient Conditions Temperature: 15ºC – 35ºC; Humidity: Up to 75% 
List of Instruments: 



 



Control 
Number 



Description Model Manufacturer Serial number 
Calibration 
Due Date 



 2598 POWER SUPPLY  66311B 
AGILENT 
TECHNOLOGIES  MY43004727 2014-02-04 



 2605 
ESG VECTOR SIGNAL 
GENERATOR  E4438C 



AGILENT 
TECHNOLOGIES  MY45093354 2014-02-07 



 2606 RUBIDIUM ATOMIC CLOCK  910R FLUKE  928720 2014-02-22 



 2607 DARP GENERATOR  E1410 AT4 wireless  E1410000023 NA 



 2608 SIGNALLING UNIT 2G  E1121 AT4 wireless  E1121000050 2014-05-07 



 2609 SIGNALLING UNIT 2G  E1121 AT4 wireless  E1121000049 2014-05-15 



 2610 SIGNALLING UNIT 2G  E1121 AT4 wireless  E1121000051 2014-05-10 



 2611 SIGNALLING UNIT 2G  E1121 AT4 wireless  E1121000043 2014-06-11 



 2614 
MINT RF TESTER CONTROL 
SOFTWARE   AT4 wireless 



- 
NA 



 2615 PARALLEL PORT HARDLOCK  H4M1 HASP - NA 



 2616 CONTROL PC 
 OPTIPLEX 
GX520 DELL  9QL3M2J NA 



 2617 HUB  3C16470 3COM 



 
0400/LMZQ6X0
079136 NA 



 2618 RF SWITCHING UNIT  E1220 AT4 wireless  E12200000032 NA 



 2629 COMBINER  E1511 AT4 wireless  E1511000003 NA 
 
 
Anite SAT(A) UE : TP50, TP51 



Control Number 2888 



Harware versión Agilent Firmware Version: A.05.92 



Software Version CT_UTRAN v26.0 



Ambient Conditions Temperature: 15ºC – 35ºC; Humidity: 25% - 75% 
List of Instruments: 



 



Control 
Number 



Description Model Manufacturer 
Serial 
number 



Calibration 
Due Date 



2774  
WIRELESS COMMUNICATION 
TESTER  



8960 
(E5515C)  



AGILENT 
TECHNOLOGIES  



GB46490482
  2013-09-09  



2775  
WIRELESS COMMUNICATION 
TESTER  



8960 
(E5515C)  



AGILENT 
TECHNOLOGIES  



GB46490488
  2013-07-03  



2776  
WIRELESS COMMUNICATION 
TESTER  



8960 
(E5515C)  



AGILENT 
TECHNOLOGIES  



GB46490548
  2013-07-06  



2777  
WIRELESS COMMUNICATION 
TESTER  



8960 
(E5515C)  



AGILENT 
TECHNOLOGIES  



GB46490537
  2013-07-04  



2778  
WIRELESS COMMUNICATION 
TESTER  



8960 
(E5515C)  



AGILENT 
TECHNOLOGIES  



GB46490498
  2013-09-10  



3719 RF COMBINER  B5007-700  ANITE TELECOMS  2061  2013-10-25 



2780  BASEBAND PROCESSSOR  ABP  ANITE TELECOMS  2116  
NA 



2781  BASEBAND PROCESSSOR  ABP  ANITE TELECOMS  2108  
NA 



2782  BASEBAND PROCESSSOR  ABP  ANITE TELECOMS  2145  
NA 



2783  CONTROL PC  
Optiplex 
GX620  DELL  9FFWP2J  



NA 



2788  
ANITE TESTER CONTROL 
SOFTWARE  SAT  ANITE TELECOMS  E10791  



NA 



4327 DC POWER SUPPLY  E3642A  
AGILENT 
TECHNOLOGIES  



MY52260001
  2014-03-06 
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Test System uncertainties 



 



AT4 wireless MINT T1140 RF test system 



 



Measurement uncertainty RF Tester uncertainty Specification 



limit 



Test Case 



Conducted measurements    



GMSK ±0.52 dB ±1.5dB TC 13.3, 13.16.2 Absolute RF power (wanted channel) 



8PSK   ±0.45 dB ±1.5dB TC 13.17.3 



Absolute RF power (Spurious emissions in 
100 KHz-2GHz band) 



±1.45 dB ±1.5 dB TC 12.1.1 & TC 
12.1.2 



Absolute RF power (Spurious emissions in 
2GHz-12.75 GHz band) 



±2.75 dB ±3 dB TC 12.1.1 & TC 
12.1.2 



Relative RF Power ±0.46 dB ±1 dB TC 13.4, 13.16.3 & 
13.17.4 



Modulation Accuracy &Freq. Error    



Frequency Error ±1.13 Hz ±5 Hz TC 13.1, 13.2, 
13.16.1, 13.17.1 & 
13.17.2 



Phase Error ±2.3 10-3º ±1º TC 13.1, 13.2, 
13.16.1, 13.17.1 & 
13.17.2 



Peak Phase Error ±0.12º ±4º TC 13.1, 13.2, 
13.16.1, 13.17.1 & 
13.17.2 



Error Vector Magnitude 1.14 % 4 % TC 13.17.1 



Note 1: All values reflect a 95% confidence level. 
Note 2: All values are valid for temperatures between 20ºC and 30ºC. 
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3GPP TS 51.010-2 



Pics attached. 
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 3GPP TS 34.123-2



				REF				NAME				DESCRIPTION				VALUE				MANDATORY



				A.0/1				FDD UE Release								Rel_7				False				29614



				A.0/2				A5/3 ciphering [51010-2 PIC A.2/73]				same value as 51010-2 A.2/73				True				False				53542



				A.0/3				Standard GSM Band (P-GSM) ([51.010-2] PIC A.1/1)				TSPC_Type_GSM_P_Band  
[51.010-2] A.1/1				False				False				50091



				A.0/4				Extended GSM Band (E-GSM), (including standard Band) [51.010-2 PIC A.1/2]				TSPC_Type_GSM_E_Band [52] A.1/2				False				False				50092



				A.0/5				DCS 1800 band [51.010-2 PIC A.1/4]				TSPC_Type_DCS_Band [52] A.1/4				False				False				50093



				A.0/6				PCS 1900 band				TSPC_Type_PCS_Band A.1/18				True				False				50094



				A.0/7				GSM 850 band [51.010-2 PIC A.1/55]				TSPC_Type_GSM_850_Band A.1/55				True				False				50095



				A.0/8				Support of GPRS [51.010-2 PIC A.2/41]				TSPC_GPRS [51010-2] A.2/41				True				False				30080



				A.0/9				14.4 k data mode				A.25/72				False				False				30081



				A.0/10				E-UTRA FDD				pc_eFDD
A.4.1-1/1				False				False				60414



				A.0/11				E-UTRA TDD				pc_eTDD
A.4.1-1/2				False				False				60415



				A.1/1				FDD (DS)				pc_FDD				True				False				29615



				A.1/2				TDD 3.84 Mcps				pc_TDD_HCR				False				False				29616



				A.1/3				TDD 1.28 Mcps (LCR)				pc_TDD_LCR				False				False				29617



				A.1/4				GSM								True				False				29618



				A.1/5				Void								False				False				29619



				A.1/6				Multi carrier								False				False				29620



				A.1/7				DTM								True				False				29621



				A.1/8				TDD 7.68 Mcps								False				False				33108



				A.1/9				TDD 3.84 Mcps receive only								False				False				46253



				A.1/10				TDD 7.68 Mcps receive only								False				False				46254



				A.1/11				3.84 Mcps TDD IMB								False				False				48561



				A.1/12				Priority based reselection												False				77993



				A.1/13				E-UTRA												False				88819



				A.2/1				Narrow band speech (AMR)								True				False				29622



				A.2/2				Emergency call								True				False				29623



				A.2/3				same value as 51010-2 A.2/41				same value as 51010-2 A.2/73				True				False				75201



				A.2/3				Short Message Service (SMS) MT over CS								True				False				29624



				A.2/4				Short Message Service (SMS) MO over CS								True				False				29625



				A.2/5				Short Message Service (SMS) MT over PS								True				False				29626



				A.2/6				Short Message Service (SMS) MO over PS								True				False				29627



				A.2/7				Cell Broadcast Service (CBS)								True				False				29628



				A.2/8				Wide band speech (UMTS_AMR-WB)				pc_UMTS_AMR-WB_Speech				True				False				29629



				A.2/9				ETWS Service (ETWS)				pc_UMTS_ETWS				False				False				50029



				A.2/85				Support of logged measurements in Idle mode and PCH States												False				84245



				A.3/1				Circuit Switched				pc_CS				True				False				29630



				A.3/2				Packet Switched				pc_PS				True				False				29631



				A.3/3				UE supports UE operation mode A: PS and CS simultaneously				pc_SupportOpModeA				True				False				29632



				A.3/4				Circuit Switched Transparant Data				pc_CS_T_data				True				False				41957



				A.4/1				3,1 kHz Audio 9 600 bit/s								True				False				29633



				A.4/2				3,1 kHz Audio 14 400 bit/s								True				False				29634



				A.4/3				3,1 kHz Audio 19 200 bit/s								True				False				29635



				A.4/4				3,1 kHz Audio 28 800 bit/s								True				False				29636



				A.4/5				3,1 KhZ Audio Modem AutoBauding1								True				False				29637



				A.4/6				V.110 UDI 9 600 bit/s								True				False				29638



				A.4/7				V.110 UDI 14 400 bit/s								True				False				29639



				A.4/8				V.110 UDI 19 200 bit/s								True				False				29640



				A.4/9				V.110 UDI 28 800 bit/s								True				False				29641



				A.4/10				V.110 UDI 38 400 bit/s								True				False				29642



				A.4/11				V.120 9 600 bit/s								False				False				29643



				A.4/12				V.120 14 400 bit/s								False				False				29644



				A.4/13				V.120 19 200 bit/s								False				False				29645



				A.4/14				V.120 28 800 bit/s								False				False				29646



				A.4/15				V.120 38 400 bit/s								False				False				29647



				A.4/16				V.120 48 000 bit/s								False				False				29648



				A.4/17				V.120 56 000 bit/s								False				False				29649



				A.4/18				PIAFS 32 000 bit/s								False				False				29650



				A.4/19				PIAFS 64 000 bit/s								False				False				29651



				A.4/20				Frame Tunnelling Mode 56 000 bit/s								True				False				29652



				A.4/21				Frame Tunnelling Mode 64 000 bit/s								True				False				29653



				A.5/1				3,1 kHz Audio 9 600 bit/s								False				False				29654



				A.5/2				3,1 kHz Audio 14 400 bit/s								False				False				29655



				A.5/3				3,1 kHz Audio 19 200 bit/s								False				False				29656



				A.5/4				3,1 kHz Audio 28 800 bit/s								True				False				29657



				A.5/5				V.110 UDI 28 800 bit/s								False				False				29658



				A.5/6				V.110 UDI 48 000 bit/s								False				False				29659



				A.5/7				V.110 UDI 56 000 bit/s								True				False				29660



				A.5/8				X.31 Flag Stuffing UDI 9 600 bit/s								False				False				29661



				A.5/9				X.31 Flag Stuffing UDI 14 400 bit/s								False				False				29662



				A.5/10				X.31 Flag Stuffing UDI 19 200 bit/s								False				False				29663



				A.5/11				X.31 Flag Stuffing UDI 28 800 bit/s								False				False				29664



				A.5/12				X.31 Flag Stuffing UDI 38 400 bit/s								False				False				29665



				A.5/13				X.31 Flag Stuffing UDI 48 000 bit/s								False				False				29666



				A.5/14				X.31 Flag Stuffing UDI 56 000 bit/s								False				False				29667



				A.5/15				V.120 9 600 bit/s								False				False				29668



				A.5/16				V.120 14 400 bit/s								False				False				29669



				A.5/17				V.120 19 200 bit/s								False				False				29670



				A.5/18				V.120 28 800 bit/s								False				False				29671



				A.5/19				V.120 38 400 bit/s								False				False				29672



				A.5/20				V.120 48 000 bit/s								False				False				29673



				A.5/21				V.120 56 000 bit/s								False				False				29674



				A.5/22				Bit Transparent mode 56 000 bit/s								True				False				29675



				A.5/23				Bit Transparent mode 64 000 bit/s								True				False				29676



				A.5/24				Multimedia Call 28 800 bit/s								True				False				29677



				A.5/25				Multimedia Call 32 000 bit/s								True				False				29678



				A.5/26				Multimedia Call 33 600 bit/s								False				False				29679



				A.5/27				Multimedia Call 56 000 bit/s								True				False				29680



				A.5/28				Multimedia Call 64 000 bit/s								True				False				29681



				A.6/1				Conversational								True				False				29682



				A.6/2				Streaming								True				False				29683



				A.6/3				Interactive								True				False				29684



				A.6/4				Background								True				False				29685



				A.7/1				Call Deflection								True				False				29686



				A.7/2				Calling Line Identification Presentation								True				False				29687



				A.7/3				Calling Line Identification Restriction								True				False				29688



				A.7/4				Connected Line Identification Presentation								True				False				29689



				A.7/5				Connected Line Identification Restriction								True				False				29690



				A.7/6				Call Forwarding Unconditional								True				False				29691



				A.7/7				Call Forwarding on Mobile Subscriber Busy								True				False				29692



				A.7/8				Call Forwarding on No Reply								True				False				29693



				A.7/9				Call Forwarding on Mobile Subscriber Not Reachable								True				False				29694



				A.7/10				Call Waiting								True				False				29695



				A.7/11				Call Hold								True				False				29696



				A.7/12				Multi Party Service								True				False				29697



				A.7/13				Closed User Group								True				False				29698



				A.7/14				User-to-user signalling								True				False				29699



				A.7/15				Advice of Charge (Information)								False				False				29700



				A.7/16				Advice of Charge (Charging)								False				False				29701



				A.7/17				Barring of All Outgoing Calls								True				False				29702



				A.7/18				Barring of Outgoing International Calls								True				False				29703



				A.7/19				Barring of Outgoing International Calls except those directed to the Home PLMN Country								True				False				29704



				A.7/20				Barring of All Incoming Calls								True				False				29705



				A.7/21				Barring of Incoming Calls when Roaming Outside the Home PLMN Country								True				False				29706



				A.7/22				Explicit call transfer								True				False				29707



				A.7/23				Call Completion to Busy Subscriber								False				False				29708



				A.7/24				Call Completion to Busy Subscriber Request								False				False				29709



				A.7/25				Follow Me								False				False				29710



				A.7/26				Calling name presentation (CNAP)								False				False				29711



				A.7/27				Multiple Subscriber Profile (MSP)								False				False				29712



				A.7/28				Multicall								False				False				29713



				A.7/29				enhanced Multi-Level Precedence and Pre-emption								False				False				29714



				A.7/30				At least one non-call related Supplementary Service supported								True				False				29715



				A.7/31				Support of MO-LR request for assistance data								False				False				29716



				A.7/32				Support of MO-LR request for a position estimate								False				False				29717



				A.7/33				Support of MO-LR request for transfer to 3rd party								False				False				29718



				A.7/34				Support of Mobile Terminated location request								False				False				46262



				A.8/1				Mobile station Execution Environment (MExE)								False				False				29719



				A.8/2				Location Service (LCS)								False				False				29720



				A.8/3				USIM Application Toolkit (USAT)								True				False				29721



				A.8a/1				Support for IPDL								False				False				29722



				A.8a/2				Support of GPS timing of cell frames								False				False				29723



				A.8a/3				UE-based OTDOA is supporting by UE								False				False				29724



				A.8a/4				Standalone location method is supporting by UE								False				False				29725



				A.8a/5				Support of UE-Based A-GANSS								False				False				53408



				A.8a/6				Support of UE-Assisted A-GANSS								False				False				53409



				A.8a/7				Support for GLONASS								False				False				53410



				A.8a/8				Support for Modernized GPS								False				False				53411



				A.8a/9				Support for Galileo								False				False				53412



				A.10/1				Multimedia services ( 3G-324M)								False				False				29726



				A.10/2				Alternate speech/facsimile group 3								False				False				29727



				A.10/3				Automatic facsimile group 3								False				False				29728



				A.10/4				MBMS broadcast services				pc_MBMS_Broadcast				False				False				29729



				A.10/5				MBMS multicast services								False				False				39642



				A.10/6				IMS				pc_IMS				False				False				39644



				A.10/7				Indicating whether a PLMN is present on a PLMN list stored on the USIM				pc_Indicating_PLMN_list				True				False				45064



				A.10/8				Last RPLMN				pc_Last_RPLMN				True				False				45063



				A.10/9				Exception to manual network selection mode at switch-on				pc_Exception_ManSelectionMode				True				False				46230



				A.10/10				MBMS broadcast services in MBSFN mode				pc_MBMS_MBSFN				False				False				46232



				A.10/11				NW selection mode at switch-on				pc_NWSelectionMode_SwitchOn				True				False				46233



				A.10/12				CSG Support				pc_CSG				False				False				48550



				A.10/13				MBMS broadcast services in MBSFN IMB				pc_MBMS_IMB				False				False				48551



				A.10/14				eCall Only Support on the USIM				pc_eCallOnly				False				False				48552



				A.10/15				eCall Capable Support on the USIM				pc_eCallCapable				False				False				48553



				A.10/16				Capability to Initiate Manual eCall				pc_eCall_manual_Initiated				False				False				50030



				A.10/17				Capability to Initiate Automatic eCall				pc_eCall_automatic_Initiated				False				False				50031



				A.10/18				Capability to trigger a reconfiguration eCall				pc_eCall_Reconfiguration_Call				False				False				50032



				A.10/19				Capability to trigger a Test eCall				pc_eCall_Test_Call				False				False				50033



				A.10/20				Capability to Support of inter-frequency CSG Proximity Indication				pc_Indicating_CSG_Proximity_inter-F				False				False				55334



				A.10/21				Capability to Support of inter-frequency SI acquisition for HO				pc_Acquiring_Inter-F_SI				False				False				55335



				A.10/22				Support of Cell Broadcast Service Discontinuous Reception (DRX)								True				False				55343



				A.10/23				Capability to Support of intra-frequency SI acquisition for HO				pc_Acquiring_Intra-F_SI				False				False				55337



				A.10/24				IMS emergency services				pc_IMS_EmergSrvc								False				60412



				A.10/24				IMS emergency services				pc_IMS_EmergSrvc								False				61188



				A.10/25				Capability to establish the emergency call using the CS domain if the attach request for emergency bearer services was not accepted by the network				pc_UsingCSDomain_Em				False				False				60413



				A.10/26				Capability to Support of intra-frequency CSG Proximity Indication				pc_Indicating_CSG_Proximity_intra-F				False				False				61194



				A.10/27				Support of UTRAN ANR				pc_UTRAN ANR				False				False				77994



				A.10/28				Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in cell_DCH				ps_UE_Req_PSDataSessionEnd_cell_DCH				False				False				77995



				A.10/29				Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in cell_FACH				ps_UE_Req_PSDataSessionEnd_cell_FACH				False				False				77996



				A.10/30				Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in CELL_PCH												False				83968



				A.11/1				Call Control								True				False				29730



				A.11/2				Mobility Management								True				False				29731



				A.11/3				Session Management								True				False				29732



				A.11/4				GPRS Mobility Management								True				False				29733



				A.11/5				Radio Resource Control								True				False				29734



				A.11/6				Packet Data Convergence Protocol								True				False				29735



				A.11/7				Broadcast/Multicast Control								True				False				29736



				A.11/8				Radio Link Control								True				False				29737



				A.11/9				Medium Access Control								True				False				29738



				A.11/10				Physical Layer								True				False				29739



				A.12/1				Up-link reference measurement channel 12.2 kbps (FDD)								True				False				29740



				A.12/2				Down-link reference measurement channel 12.2 kbps (FDD)								True				False				29741



				A.12/3				Up-link reference measurement channel12.2 kbps (TDD)								False				False				29742



				A.12/4				Down-link reference measurement channel 12.2 kbps (TDD)								False				False				29743



				A.12/5				Up-link reference measurement channel12.2 kbps (1.28 Mcps TDD)								False				False				29744



				A.12/6				Down-link reference measurement channel 12.2 kbps (1.28 Mcps TDD)								False				False				29745



				A.12/7				Up-link reference measurement channel12.2 kbps (7.68Mcps TDD)								False				False				33109



				A.12/8				Down-link reference measurement channel 12.2 kbps (7.68 Mcps TDD)								False				False				33110



				A.13/1				UE test loop								True				False				29746



				A.13/2				Support of UE test loop mode 1 with UL RLC SDU size bigger than 12160 bits (1520 octets)								False				False				29747



				A.13/3				Support of UE test loop mode 4				Rel-7: UE test loop mode 4 is optional for Rel-7 UE. 

Rel-8: UE test loop mode 4 is optional for Rel-8 UE supporting E-UTRA. For Rel-8 UE not supporting E-UTRA then UE test loop mode 4 is mandatory for UE supporting network initiated secondary PDP context.

Rel-9 or later releases: UE test loop mode 4 is mandatory for UEs supporting network initiated secondary PDP context.								False				60385



				A.14/1				Electrical Man Machine Interface (EMMI)								True				False				29748



				A.14/2				UICC/ME test interface								True				False				29749



				A.15/1				Chip rate 3,84 Mcps								True				False				29750



				A.15/2				Frequency band: 1 920-1 980, 2 110-2 170 MHz				Band I				False				False				29751



				A.15/3				Frequency band: 1 850-1 910, 1 930-1 990 MHz				Band II				True				False				29752



				A.15/4				Frequency band: Other spectrum								False				False				29753



				A.15/5				TX-RX Freq. Sep: 190 MHz								True				False				29754



				A.15/6				TX-RX Freq. Sep: 80 MHz								True				False				29755



				A.15/7				TX-RX Freq. Sep: Variable								False				False				29756



				A.15/8				Carrier raster: 200 kHz								True				False				29757



				A.15/9				UE Power Class 1 (+33 dBm)								False				False				29758



				A.15/10				UE Power Class 2 (+27 dBm)								False				False				29759



				A.15/11				UE Power Class 3 (+24 dBm)								True				False				29760



				A.15/12				UE Power Class 4 (+21 dBm)								False				False				29761



				A.15/13				Output RF spectrum emissions								True				False				29762



				A.15/14				Frequency band: 1710-1785, 1805-1880 MHz				Band III				False				False				29763



				A.15/15				Frequency band: 1710-1755, 2110-2155 MHz				Band IV				False				False				29764



				A.15/16				Frequency band: 824				Band V				True				False				29765



				A.15/17				Frequency band: 830-840, 875-885 MHz				Band VI				True				False				29766



				A.15/18				Frequency band: 2500-2570, 2620-2690 MHz				Band VII				False				False				29767



				A.15/19				Frequency band: 880				Band VIII				False				False				29768



				A.15/20				Frequency band: 1749.9-1784.9, 1844.9-1879.9 MHz				Band IX				False				False				29769



				A.15/21				Multiple FDD bands simultaneously								True				False				29770



				A.15/22				Frequency band: 1710-1770, 2110-2170 MHz				Band X				False				False				39648



				A.15/23				Frequency band: 1427.9				pc_Band11_Supp (Band XI)				False				False				39693



				A.15/24				Frequency band: 699				Band XII				False				False				46226



				A.15/25				Frequency band: 777 - 787 MHz, 746 - 756 MHz				Band XIII				False				False				46227



				A.15/26				Frequency band: 788				Band XIV				False				False				46228



				A.15/27				Frequency band: 830				pc_Band19_Supp (Band XIX)				True				False				50059



				A.15/28				Frequency band: 1447.9				pc_Band21_Supp (Band XXI)				False				False				50060



				A.15/29				Frequency band: 3410				pc_Band22_Supp	
Band XXII								False				61190



				A.15/30				Frequency band: 832				pc_Band20_Supp	
Band XX								False				61191



				A.15/31				Frequency band: 1850				pc_Band25_Supp	Band XXV								False				77997



				A.15/32				Frequency band: 814												False				89236



				A.16/1				Chip rate 3,84 Mcps								False				False				29771



				A.16/1a				Chip rate 1,28 Mcps								False				False				29772



				A.16/1b				Chip rate 7,68 Mcps								False				False				33111



				A.16/2				Frequency band: 1 900-1 920 MHz								False				False				29773



				A.16/3				Frequency band: 2 010-2 025 MHz								False				False				29774



				A.16/4				Frequency band: 1 850-1 910 MHz								False				False				29775



				A.16/5				Frequency band: 1 930-1 990 MHz								False				False				29776



				A.16/6				Frequency band: 1 910-1 930 MHz								False				False				29777



				A.16/7				Frequency band: Other spectrum								False				False				29778



				A.16/8				Carrier raster: 200 kHz								False				False				29779



				A.16/9				UE Power Class 2 (+24 dBm)								False				False				29780



				A.16/10				UE Power Class 3 (+21 dBm)								False				False				29781



				A.16/11				Output RF spectrum emissions								False				False				29782



				A.16/12				Multiple TDD bands simultaneously								False				False				50061



				A.18a/1				Support of turbo decoding								True				False				29783



				A.18a/2				Support of turbo encoding								True				False				29784



				A.18a/3				Support for SF 512 (downlink)								False				False				29785



				A.18a/4				Support of PDSCH								False				False				29786



				A.18a/5				Simultaneous reception of SCCPCH and DPCH								False				False				29787



				A.18a/6				Simultaneous reception of SCCPCH, DPCH and PDSCH				pc_SimultaneousSCCPCH_DPCH_DPDCH_Reception				False				False				29788



				A.18a/7				Support of PCPCH				pc_SupportOfPCPCH

NOT  A.7/7 OR ( A.0/1=Rel_99 OR A.0/1=Rel_4 )				False				False				29789



				A.18a/8				Need of inter-frequency uplink compressed mode								True				False				29790



				A.18a/8a				Need of interRAT uplink compressed mode								True				False				29791



				A.18a/9				Need of inter-frequency downlink compressed mode								True				False				29792



				A.18a/9a				Need of interRAT downlink compressed mode								True				False				29793



				A.18a/10				Void								False				False				29794



				A.18a/11				Void								False				False				29795



				A.18a/12				Support of UE based Network Assisted GPS L1 C/A								False				False				29796



				A.18a/13				Support of UE assisted Network Assisted GPS L1 C/A								False				False				29797



				A.18a/14				Support of HS-PDSCH				pc_HSDPA				True				False				29798



				A.18a/15				Simultaneous reception of SCCPCH, DPCH and HSDSCH				pc_SimultaneousSCCPCH_DPCH_HSDSCH_Reception				True				False				29799



				A.18a/16				Support of dedicated pilots for channel estimation of HSDSCH				pc_SupportOfDedicatedPilotsForChannelEstimationOfHSDSCH				False				False				29800



				A.18a/17				Capability with simultaneous HS-DSCH configuration				pc_CapabilityWithSimultaneousHS_DSCHConfig				True				False				29801



				A.18a/18				Support of E-DPDCH				pc_HSUPA				True				False				29802



				A.18a/19				Support of MBMS p-t-m reception in CELL_DCH state				pc_PTM_in_CELL_DCH				False				False				39653



				A.18a/20				Support of MBMS MCCH reception in CELL_DCH state				pc_MCCH_in_CELL_DCH				False				False				39654



				A.18a/21				Support of MBMS service change for a ptp RB				pc_MBMS_ServiceChangePTP_RB				False				False				39655



				A.18a/22				Full support of F-DPCH				pc_full_FDPCH				True				False				41959



				A.18a/23				Support of simultaneous HS-PDSCH and MBMS services				pc_SimultaneousHSDPA_MBMS				False				False				41954



				A.18a/24				Support of MAC-ehs				pc_MAC_ehs				True				False				41950



				A.18a/25				Support of DPCCH Discontinuous Transmission				pc_UL_DTX				True				False				41951



				A.18a/26				Support of HS-DSCH Discontinuous Reception				pc_DL_DRX				True				False				41952



				A.18a/27				Support of HS-SCCHless HS-DSCH				pc_HS_SCCH_less				False				False				41953



				A.18a/28				Support of 16QAM in Uplink				pc_UL_16QAM				False				False				45066



				A.18a/29				Support of HS-PDSCH in CELL_FACH				pc_HS_FACH				False				False				45065



				A.18a/30				Support for CS Voice over HSPA								False				False				45067



				A.18a/31				Support enhanced F-DPCH				pc_EnhancedF_DPCH				True				False				46258



				A.18a/32				Support of HS-PDSCH in CELL_PCH and URA_PCH				pc_HS_PCH				False				False				46259



				A.18a/33				Support for MAC-i/is								False				False				46271



				A.18a/34				Support of common E-DCH								False				False				48555



				A.18a/35				Support UEA2/UIA2 fully IOT tested								True				False				48560



				A.18a/36				Support of HS-DSCH DRX operation				pc_HS_FACH_DRX				False				False				50062



				A.18a/37				Support of Target Cell Pre-Configuration				pc_TargetCell_PreConf_HSDSCH				False				False				50063



				A.18a/38				Support of Slot Format #4				pc_SlotFormat4				False				False				53466



				A.18a/39				Support MIMO				pc_MIMO				False				False				53467



				A.18a/40				Support of multi cell				pc_DualCell				False				False				53468



				A.18a/41				Support 64QAM and MIMO				pc_64QAM_MIMO				False				False				53469



				A.18a/42				Support dual band DC-HSDPA configuration I and V				pc_DB_DC_HSDPA_Band1_5				False				False				53470



				A.18a/43				Support dual band DC-HSDPA configuration I and VIII				pc_DB_DC_HSDPA_Band1_8				False				False				53471



				A.18a/44				Support dual band DC-HSDPA configuration II and IV				pc_DB_DC_HSDPA_Band2_4				False				False				53472



				A.18a/45				Support of Dual cell MIMO				pc_DualCellMIMO								False				60363



				A.18a/46				Support of dual band operation				pc_DB_DC_HSDPA								False				60411



				A.18a/47				Support of More Than Two Cells				pc_MultiCell								False				77998



				A.18a/48				Support of Three cell MIMO				pc_ThreeCellMIMO								False				77999



				A.18a/49				Support of Four cell MIMO				pc_FourCellMIMO								False				78000



				A.18a/50				Support of Three cell				pc_ThreeCell								False				78001



				A.18a/51				Support of Four cell				pc_FourCell								False				78002



				A.18a/52				SBCC(3)												False				89237



				A.18a/53				DBCC(1,2)												False				89238



				A.18a/54				DBCC (2,1)												False				89239



				A.18a/55				DBCC(3,1)												False				89240



				A.18a/56				DBCC(1,3)												False				89241



				A.18a/57				DBCC(2,2)												False				89242



				A.18a.0/I				Supported Carrier Combination (s)												False				89243



				A.18a.0a/II-IV				Supported Carrier Combination (s)												False				89245



				A.18a.0a/I-V				Supported Carrier Combination (s)												False				89246



				A.18a.0a/I-VIII				Supported Carrier Combination (s)												False				89244



				A.18a.1/1				Category 1				pc_HSDSCH_UE_Category				False				False				46234



				A.18a.1/2				Category 2				pc_HSDSCH_UE_Category				False				False				29804



				A.18a.1/3				Category 3								False				False				29805



				A.18a.1/4				Category 4								False				False				29806



				A.18a.1/5				Category 5								False				False				29807



				A.18a.1/6				Category 6								False				False				29808



				A.18a.1/7				Category 7								False				False				29809



				A.18a.1/8				Category 8								True				False				29810



				A.18a.1/9				Category 9								False				False				29811



				A.18a.1/10				Category 10								False				False				29812



				A.18a.1/11				Category 11								False				False				29813



				A.18a.1/12				Category 12								False				False				29814



				A.18a.1.a/17				Category 17				pc_HSDSCH_UE_Category_Extension								False				60409



				A.18a.1a/1				Category 1								False				False				29803



				A.18a.1a/2				Category 2								False				False				46235



				A.18a.1a/3				Category 3								False				False				46236



				A.18a.1a/4				Category 4								False				False				46237



				A.18a.1a/5				Category 5								False				False				46238



				A.18a.1a/6				Category 6								False				False				46239



				A.18a.1a/7				Category 7								False				False				46240



				A.18a.1a/8				Category 8								True				False				46241



				A.18a.1a/9				Category 9								False				False				46242



				A.18a.1a/10				Category 10								False				False				46243



				A.18a.1a/11				Category 11								False				False				46244



				A.18a.1a/12				Category 12								False				False				46245



				A.18a.1a/13				Category 13								False				False				46246



				A.18a.1a/14				Category 14								False				False				46247



				A.18a.1a/15 obsoleto				Category 15				pc_HSDSCH_UE_Category_Extension								False				60407



				A.18a.1a/15				Category 15								False				False				46248



				A.18a.1a/16 obsoleto				Category 16				pc_HSDSCH_UE_Category_Extension								False				60408



				A.18a.1a/16				Category 16								False				False				46252



				A.18a.1a/17				Category 17								False				False				46250



				A.18a.1a/18 obsoleto				Category 18				pc_HSDSCH_UE_Category_Extension								False				60410



				A.18a.1a/18				Category 18								False				False				46251



				A.18a.1a/19				Category 19								False				False				48547



				A.18a.1a/20				Category 20								False				False				48548



				A.18a.1b/21				Category 21								False				False				48556



				A.18a.1b/22				Category 22								False				False				48557



				A.18a.1b/23				Category 23								False				False				48558



				A.18a.1b/24				Category 24								False				False				48559



				A.18a.1c/25				Category 25				pc_HSDSCH_UE_Category_Extension3				False				False				55338



				A.18a.1c/26				Category 26				pc_HSDSCH_UE_Category_Extension3				False				False				55339



				A.18a.1c/27				Category 27				pc_HSDSCH_UE_Category_Extension3				False				False				55340



				A.18a.1c/28				Category 28				pc_HSDSCH_UE_Category_Extension3				False				False				55341



				A.18a.1d/29				Category 29				pc_HSDSCH_UE_Category_Extension4								False				78003



				A.18a.1d/30				Category 30				pc_HSDSCH_UE_Category_Extension4								False				78004



				A.18a.1d/31				Category 31				pc_HSDSCH_UE_Category_Extension5								False				78005



				A.18a.1d/32				Category 32				pc_HSDSCH_UE_Category_Extension5								False				78006



				A.18a.2/1				Category 1								False				False				29815



				A.18a.2/2				Category 2								False				False				29816



				A.18a.2/3				Category 3								False				False				29817



				A.18a.2/4				Category 4								False				False				29818



				A.18a.2/5				Category 5				pc_EDCH_UE_Category				False				False				29819



				A.18a.2/6				Category 6				pc_EDCH_UE_Category				True				False				29820



				A.18a.2/7				Category 7												False				45068



				A.18a.2a/1				Category 7								False				False				48554



				A.18a.2b/1				Category 8				pc_EDCH_UE_Category_ Extension2								False				61192



				A.18a.2b/2				Category 9				pc_EDCH_UE_Category_ Extension2								False				61193



				A.18b/1				Support of turbo decoding								False				False				29821



				A.18b/2				Support of turbo encoding								False				False				29822



				A.18b/3				Max.number of physical channels and TS per frame								False				False				29823



				A.18b/4				Max.number of downlink physical channels per subframe								False				False				29824



				A.18b/4a				Max. number of downlink TS per subframe								False				False				29825



				A.18b/4b				Max. number of uplink TS per subframe								False				False				29826



				A.18b/5				Minimum downlink SF								False				False				29827



				A.18b/5a				Minimum uplink SF								False				False				29828



				A.18b/6				Support of PDSCH (Downlink)								False				False				29829



				A.18b/7				Max.number of received physical channels per TS								False				False				29830



				A.18b/7a				Max.number of transmitted physical channels per TS								False				False				29831



				A.18b/8				Support of 8PSK demodulation								False				False				29832



				A.18b/8a				Support of 8PSK modulation								False				False				29833



				A.18b/9				Support of PUSCH								False				False				29834



				A.18b/10				Support of HS-PDSCH								False				False				29835



				A.18b/11				Support of MBMS p-t-m reception in CELL_DCH state								False				False				41960



				A.18b/12				Support of MBMS MCCH reception in CELL_DCH state								False				False				41961



				A.18b/13				Support of MBMS service change for a ptp RB								False				False				41962



				A.18b/14				Support of E-PUCH								False				False				46255



				A.18b/15				Support of TDD transmit and receive functions								False				False				46256



				A.18b/16				Support of TDD MBSFN receive only function								False				False				46257



				A.18b/17				Support of 16QAM in Uplink								False				False				46263



				A.18b/18				Support of 3.84 Mcps TDD IMB receiver function								False				False				48562



				A.18b/19				Support for MAC-ehs				pc_Mac_ehs				False				False				50064



				A.18b/20				Support for MAC-i/is				pc_Mac_iis				False				False				50065



				A.18b/21				Support of SPS operation				pc_ SupportOf SPS
Applicable for 1.28 Mcps only				False				False				50066



				A.18b/22				Support of control channel DRX operation				pc_ SupportOf ControlChannelDRX
Applicable for 1.28 Mcps only				False				False				50067



				A.18b/23				Support of HS-PDSCH in CELL_FACH				pc_HS_FACH				False				False				50068



				A.18b/24				Support of common E-DCH				pc_HS_RACH_EDCH				False				False				50069



				A.18b/25				Support of enhanced TS0				pc_ SupportOf EnhancedTS0								False				61189



				A.18b/26				Support of multiple frequency operation												False				84218



				A.18b.1/1				Category 1				pc_HSDSCH_UE_Category_Extension				False				False				29836



				A.18b.1/2				Category 2								False				False				29837



				A.18b.1/3				Category 3								False				False				29838



				A.18b.1/4				Category 4								False				False				29839



				A.18b.1/5				Category 5								False				False				29840



				A.18b.1/6				Category 6								False				False				29841



				A.18b.1/7				Category 7								False				False				29842



				A.18b.1/8				Category 8								False				False				29843



				A.18b.1/9				Category 9								False				False				29844



				A.18b.1/10				Category 10								False				False				29845



				A.18b.1/11				Category 11								False				False				29846



				A.18b.1/12				Category 12								False				False				29847



				A.18b.1/13				Category 13								False				False				29848



				A.18b.1/14				Category 14								False				False				29849



				A.18b.1/15				Category 15								False				False				29850



				A.18b.1/16 obsoleto				Category 16												False				46249



				A.18b.1a/1				Category 16				pc_HSDSCH_UE_Category_Extension				False				False				50070



				A.18b.1a/2				Category 17				pc_HSDSCH_UE_Category_Extension				False				False				50071



				A.18b.1a/3				Category 18				pc_HSDSCH_UE_Category_Extension				False				False				50072



				A.18b.1a/4				Category 19				pc_HSDSCH_UE_Category_Extension				False				False				50073



				A.18b.1a/5				Category 20				pc_HSDSCH_UE_Category_Extension				False				False				50074



				A.18b.1a/6				Category 21				pc_HSDSCH_UE_Category_Extension				False				False				50075



				A.18b.1a/7				Category 22				pc_HSDSCH_UE_Category_Extension				False				False				50076



				A.18b.1a/8				Category 23				pc_HSDSCH_UE_Category_Extension				False				False				50077



				A.18b.1a/9				Category 24				pc_HSDSCH_UE_Category_Extension				False				False				50078



				A.18b.1a/10				Category 25				pc_HSDSCH_UE_Category_Extension				False				False				50079



				A.18b.1a/11				Category 26				pc_HSDSCH_UE_Category_Extension				False				False				50080



				A.18b.1a/12				Category 27				pc_HSDSCH_UE_Category_Extension				False				False				50081



				A.18b.1a/13				Category 28				pc_HSDSCH_UE_Category_Extension				False				False				50082



				A.18b.1a/14				Category 29				pc_HSDSCH_UE_Category_Extension				False				False				50083



				A.18b.1a/15				Category 30				pc_HSDSCH_UE_Category_Extension				False				False				50084



				A.18b.2/1				Category 1								False				False				46264



				A.18b.2/2				Category 2								False				False				46265



				A.18b.2/3				Category 3								False				False				46266



				A.18b.2/4				Category 4								False				False				46267



				A.18b.2/5				Category 5								False				False				46268



				A.18b.2/6				Category 6								False				False				46269



				A.18b.2a/1				Category 7				pc_EDCH_UE_Category_ Extension				False				False				50090



				A.18c/1				Stand-alone UL:1.7 DL:1.7 kbps SRBs for DCCH								False				False				29851



				A.18c/2				Stand-alone UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29852



				A.18c/3				Stand-alone UL:13.6 DL:13.6 kbps SRBs for DCCH								True				False				29853



				A.18c/4				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29854



				A.18c/4a				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29855



				A.18c/4b				Conversational / speech / UL:(12.2 7.4 5.9 4.75) DL:(12.2 7.4 5.9 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + DL:0.15 kbps SRB#5 for DCCH								True				False				29856



				A.18c/5				Conversational / speech / UL:10.2 DL:10.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29857



				A.18c/5a				Conversational / speech / UL:(10.2, 6.7, 5.9, 4.75) DL:(10.2, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29858



				A.18c/6				Conversational / speech / UL:7.95 DL:7.95 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29859



				A.18c/7				Conversational / speech / UL:7.4 DL:7.4 kbps / CS RAB+ UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29860



				A.18c/7a				Conversational / speech / UL:(7.4, 6.7, 5.9, 4.75) DL:(7.4, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29861



				A.18c/8				Conversational / speech / UL:6.7 DL:6.7 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29862



				A.18c/9				Conversational / speech / UL:5.9 DL:5.9 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29863



				A.18c/10				Conversational / speech / UL:5.15 DL:5.15 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29864



				A.18c/11				Conversational / speech / UL:4.75 DL:4.75 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29865



				A.18c/12				Conversational / unknown / UL:28.8 DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29866



				A.18c/13.1				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								True				False				29867



				A.18c/13.2				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI								True				False				29868



				A.18c/14.1				Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								True				False				29869



				A.18c/14.2				Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI								True				False				29870



				A.18c/15				Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29871



				A.18c/16				Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29872



				A.18c/17				Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29873



				A.18c/18				Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29874



				A.18c/19				Streaming / unknown / UL:64 DL:0 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29875



				A.18c/20				Void								False				False				29876



				A.18c/21				Void								False				False				29877



				A.18c/22				Void								False				False				29878



				A.18c/23.1				Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 10 ms TTI)								True				False				29879



				A.18c/23.2				Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)								True				False				29880



				A.18c/23.3				Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)								True				False				29881



				A.18c/23.4				Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)								True				False				29882



				A.18c/23a.1				Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC)								True				False				29883



				A.18c/23a.2				Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC)								True				False				29884



				A.18c/23b				Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29885



				A.18c/23c				Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29886



				A.18c/23d				Interactive or background / UL:32 DL:32 kbps / PS RAB (20 ms TTI) + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29887



				A.18c/24.1				Interactive or background / UL:64 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / TC								True				False				29888



				A.18c/24.2				Interactive or background / UL:64 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / CC								True				False				29889



				A.18c/25.1				Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (TC, 10 ms TTI)								True				False				29890



				A.18c/25.2				Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)								True				False				29891



				A.18c/25.3				Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)								True				False				29892



				A.18c/25.4				Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)								True				False				29893



				A.18c/26				Interactive or background / UL:64 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29894



				A.18c/27				Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29895



				A.18c/28				Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29896



				A.18c/29				Interactive or background / UL:64 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH								True				False				29897



				A.18c/30				Interactive or background / UL:144 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH								True				False				29898



				A.18c/31.1				Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /10 ms TTI								True				False				29899



				A.18c/31.2				Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /20 ms TTI								True				False				29900



				A.18c/32.1				Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 10 ms TTI								True				False				29901



				A.18c/32.2				Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29902



				A.18c/33.1				Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								True				False				29903



				A.18c/33.2				Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29904



				A.18c/34.1				Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								True				False				29905



				A.18c/34.2				Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29906



				A.18c/35.1				Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								False				False				29907



				A.18c/35.2				Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29908



				A.18c/36.1				Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								False				False				29909



				A.18c/36.2				Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29910



				A.18c/37.1				Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								False				False				29911



				A.18c/37.2				Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29912



				A.18c/38.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI								True				False				29913



				A.18c/38.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 10 ms TTI								True				False				29914



				A.18c/38.3				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI								True				False				29915



				A.18c/38.4				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI								True				False				29916



				A.18c/38a				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29917



				A.18c/38b				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29918



				A.18c/38c				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29919



				A.18c/38d				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DC								True				False				30082



				A.18c/38e				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29920



				A.18c/38f				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29921



				A.18c/38g				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29922



				A.18c/38h				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29923



				A.18c/38i				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29924



				A.18c/38j				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29925



				A.18c/39.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (TC, 10 ms TTI)								True				False				29926



				A.18c/39.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)								True				False				29927



				A.18c/39.3				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)								True				False				29928



				A.18c/39.4				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)								True				False				29929



				A.18c/40				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH								True				False				29930



				A.18c/41				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29931



				A.18c/42.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								True				False				29932



				A.18c/42.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								True				False				29933



				A.18c/43.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								True				False				29934



				A.18c/43.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29935



				A.18c/44.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								False				False				29936



				A.18c/44.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29937



				A.18c/45				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:57.6 DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29938



				A.18c/46				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29939



				A.18c/47				Void								False				False				29940



				A.18c/48				Void								False				False				29941



				A.18c/49.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown  / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								True				False				29942



				A.18c/49.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown  / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI								False				False				29943



				A.18c/50.1				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29944



				A.18c/50.2				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI								False				False				29945



				A.18c/51.1				Conversational / unknown / UL:64 DL:64 kbps / CS RAB  / 20 ms TTI  + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29946



				A.18c/51.2				Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29947



				A.18c/51a				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29948



				A.18c/51b				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:16 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29949



				A.18c/52.1				Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI  + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29950



				A.18c/52.2				Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29951



				A.18c/53.1				Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29952



				A.18c/53.2				Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29953



				A.18c/54				Void								False				False				29954



				A.18c/55				Void								False				False				29955



				A.18c/56				Interactive or background / UL:8 DL:8 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29956



				A.18c/57				Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29957



				A.18c/58				Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29958



				A.18c/58a				Streaming / unknown / UL:16 DL:128 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29959



				A.18c/59				Void								False				False				29960



				A.18c/60				Void								False				False				29961



				A.18c/61				Void								False				False				29962



				A.18c/62				Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + DL:0.15 kbps SRB#5 for DCCH								True				False				29963



				A.18c/63.1				Interactive or background / UL:64 DL:768 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH/ 10 ms TTI								False				False				29964



				A.18c/63.2				Interactive or background / UL:64 DL:768 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29965



				A.18d/1.1				Interactive or background / UL:64 DL:256 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29966



				A.18d/1.2				Interactive or background / UL:64 DL:256 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29967



				A.18d/2.1				Interactive or background / UL:64 DL:384 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29968



				A.18d/2.2				Interactive or background / UL:64 DL:384 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29969



				A.18d/3.1				Interactive or background / UL:64 DL:2048 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29970



				A.18d/3.2				Interactive or background / UL:64 DL:2048 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29971



				A.18d/4.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29972



				A.18d/4.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29973



				A.18d/5.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29974



				A.18d/5.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29975



				A.18d/6.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:2048 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29976



				A.18d/6.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:2048 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29977



				A.18e/1				Stand-alone signalling RB for PCCH								True				False				29978



				A.18e/2				Interactive/Background 32 kbps PS RAB + SRBs for CCCH + SRB for DCCH + SRB for BCCH								True				False				29979



				A.18e/3				Interactive/Background 32 kbps RAB + SRBs for PCCH +  SRB for CCCH + SRB for DCCH + SRB for BCCH								True				False				29980



				A.18e/4				RB for CTCH + SRB for CCCH +SRB for BCCH								True				False				29981



				A.18e/5				Interactive/Background 32 kbps PS RAB + Interactive/Background 32 kbps PS RAB + SRBs for CCCH + SRB for DCCH + SRB for BCCH								True				False				29982



				A.18e/6				64.8kbps RB for MTCH with 80 ms TTI								False				False				39645



				A.18e/7				129.6 kbps RB for MTCH with 80 ms TTI								False				False				39646



				A.18e/8				259.2 kbps RB for MTCH with 40 ms TTI								False				False				39647



				A.18f/1				Interactive/Background 32 kbps PS RAB + SRB for CCCH + SRB for DCCH								True				False				29983



				A.18f/2				Interactive/Background 32 kbps PS RAB + Interactive/Background 32 kbps PS RAB + SRB for CCCH + SRB for DCCH								True				False				29984



				A.18f/3				Interactive/Background / UL:32 DL: [max bit rate depending on UE category] with fixed RLC and MAC-ehs / PS RAB + SRBs for DCCH on RACH and SRB with fixed RLC and MAC-ehs on HS-DSCH / DL:QPSK								False				False				48546



				A.18f.1/1				Interactive or Background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29985



				A.18f.1/1a				Interactive or Background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH				pc_RAB_A_18f_1_1a				True				False				29986



				A.18f.1/2				Interactive or background / UL:384 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29987



				A.18f.1/3				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29988



				A.18f.1/3a				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29989



				A.18f.1/4				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29990



				A.18f.1/4a				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29991



				A.18f.1/5				Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRB								True				False				30083



				A.18f.1/5a				Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs								True				False				30084



				A.18f.1/6				Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.								True				False				30085



				A.18f.1/7				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL								True				False				30086



				A.18f.1/8				Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + Interactive or Background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB+ UL:3.4 DL:3.4 kbps SRBs for DC								True				False				30087



				A.18f.1/9				Streaming MBMS PTP / unknown / UL:16 DL: [max bit rate depending on UE category] kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH				SCR to be done manually.
pc_RAB_A_18f_1_9				False				False				41955



				A.18f.1/10				Streaming MBMS PTP / unknown / UL:16 DL: [max bit rate depending on UE category] kbps / PS RAB  + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB   + Interactive				SCR to be done manually.
pc_RAB_A_18f_1_10				False				False				41956



				A.18f.2/1				Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:16 DL:64 kbps / PS RAB + UL:13.6 DL:13.6 kbps SRBs for DCCH								True				False				29992



				A.18f.3/1				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: 3.4 DL:3.4 kbps SRBs for DCCH on DCH								True				False				29993



				A.18f.3/2				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL:[max bit rate depending on UE category and TTI] D								True				False				30088



				A.18f.3/3				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: [max bit rate depending on UE category and TTI]								True				False				30089



				A.18f.3/4				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS								True				False				30090



				A.18f.3/5				Streaming or interactive or background / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or interactive or background / UL: [ma								True				False				30091



				A.18f.3/6				Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi								True				False				30092



				A.18f.3/7				Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi								True				False				30093



				A.18f.3/8				Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate dependi								True				False				30094



				A.18f.3/9				Conversational / speech / UL:(12.2, 7.95, 5.9, 4.75) kbps DL: (12.2, 7.95, 5.9, 4.75) kbps / CS RAB on E-DCH and HS-DSCH + UL: [max bit rate depending on UE category and TTI] DL: [max bit rate dependi								False				False				46260



				A.18f.3/10				Conversational / speech / UL:(12.65, 8.85, 6.6) kbps DL: (12.65, 8.85, 6.6) kbps / CS RAB on E-DCH and HS-DSCH + UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE c								False				False				46261



				A.18j/1				Interactive or Background / UL:8 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84286



				A.18j/2				Interactive or Background / UL:32 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84288



				A.18j/3				Interactive or Background / UL:32 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84290



				A.18j/4				Interactive or Background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84292



				A.18j/5				Interactive or Background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84293



				A.18j/6				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84294



				A.18j/7				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84295



				A.18j/8				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84296



				A.18j/9				Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4												False				84297



				A.18j/10				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:384 DL:[max bit												False				84298



				A.18j/11				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:64 DL: [max bit rate d												False				84299



				A.18j/12				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE ca												False				84300



				A.18j/13				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL:16 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE ca												False				84301



				A.18k/1				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: 3.4 DL:3.4 kbps SRBs for DCCH on DCH				HS-PDSCH
E-PUCH
(pc_RAB_A_18k_1)				False				False				50835



				A.18k/2				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL:[max bit rate depending on UE category and TTI] D				HS-PDSCH
E-PUCH
(pc_RAB_A_18k_2)				False				False				50836



				A.18k/3				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: [max bit rate depending on UE category and TTI]												False				84303



				A.18k/4				Conversational / speech /				pc_RAB_A_18k_4								False				60406



				A.18k/20				Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi												False				84304



				A.19a/1				Support of RFC 2507								True				False				29994



				A.19a/2				Support of Lossless SRNS relocation								False				False				29995



				A.19a/3				More than one PDCP entity								True				False				29996



				A.19a/4				Support of UM RB and AM RB								True				False				29997



				A.19a/5				Support of RFC 3095								False				False				29998



				A.19a/6				Maximum header compression context space								True				False				29999



				A.19a/7				Support for RFC 3095 context relocation								False				False				30000



				A.19b/1				Support of BMC								True				False				30001



				A.19b/2				Support of BMC Scheduling								True				False				30002



				A.19b/3				Support of ANSI-41 CB data								False				False				30003



				A.19c/1				Total RLC AM and MAC-hs buffer size								True				False				30004



				A.19c/2				Total RLC AM, MAC-hs and MAC-ehs buffer size				pc_TotalRLC_AM_BufferSize_r9_ext				True				False				78007



				A.20/1				At least one CS bearer service								True				False				30005



				A.20/2				At least one supplementary service								True				False				30006



				A.20/3				Inter-system measurement for GSM								True				False				30007



				A.20/4				At least one MO circuit switched basic service								True				False				30008



				A.20/5				At least one MT circuit switched basic service								True				False				30009



				A.20/6				Immediate connect supported for all circuit switched basic services.								False				False				30010



				A.20/7				Activation of one or more PDP contexts simultaneously				pc_ActivateSimultaneousPDP				True				False				30011



				A.20/8				Sending of correct acknowledgement of memory full condition								True				False				30012



				A.20/9				Status report capability								True				False				30013



				A.20/10				Void								False				False				30014



				A.20/11				Storing of received Class 1 short messages								True				False				30015



				A.20/12				Storing of received Class 2 short messages in the SIM								True				False				30016



				A.20/13				Replacing of short messages								True				False				30017



				A.20/14				Reply procedures								True				False				30018



				A.20/15				Sending of concatenated multiple short messages on the same RR connection when there is no call in progress								True				False				30019



				A.20/16				Sending of concatenated multiple short messages on the same RR connection when there is a call in progress								False				False				30020



				A.20/17				Only circuit switched basic service supported by the mobile is emergency call								False				False				30021



				A.20/18				Multi-code transmission								True				False				30022



				A.20/19				Poll_PU based polling mode of AM RLC								True				False				30023



				A.20/20				Timer based polling mode of AM RLC								True				False				30024



				A.20/21				Discard mode of AM RLC								True				False				30025



				A.20/22				At least one MO circuit switched basic service								True				False				30026



				A.20/23				At least one MO circuit switched basic service for which immediate connect is not used								True				False				30027



				A.20/24				Network initiated MO call (CCBS)								False				False				30028



				A.20/25				DTMF protocol control procedure								True				False				30029



				A.20/26				Secondary PDP context activation procedure								True				False				30030



				A.20/26a				Secondary PDP context activation				pc_NwSecPDP_Support								False				60404



				A.20/27				Void								False				False				30031



				A.20/28				Void								False				False				30032



				A.20/29				Support Automatic calling repeat call attempt								False				False				30033



				A.20/30				Support auto-calling more B-party numbers than the number of B-party numbers that can be stored in the list of blacklisted numbers								False				False				30034



				A.20/31				UE capable of displaying short messages in PS mode								True				False				30035



				A.20/32				Support of Follow On Proceed								True				False				30036



				A.20/33				Void								False				False				30037



				A.20/34				Support detach on USIM removal								True				False				30038



				A.20/35				Support switch on/off								True				False				30039



				A.20/36				Support USIM removal without power down								True				False				30040



				A.20/37				Void								False				False				30041



				A.20/38				Support of automatic PS attach procedure at switch on.								True				False				30042



				A.20/39				User requested combined PS and non-PS detached without powering off								True				False				30043



				A.20/40				User requested non-PS detached								True				False				30044



				A.20/41				Void								True				False				30045



				A.20/42				PS attach attempted automatically by outstanding request								True				False				30046



				A.20/43				Support for making an outgoing PS call by AT commands								True				False				30047



				A.20/44				Void								False				False				30048



				A.20/45				Controlled Early Classmark Sending" option  implementation								True				False				30049



				A.20/46				Void								False				False				30050



				A.20/47				Void												False				30051



				A.20/48				Algorithm A5/4 supported								False				False				30052



				A.20/49				Algorithm A5/5 supported								False				False				30053



				A.20/50				Algorithm A5/6 supported								False				False				30054



				A.20/51				Algorithm A5/7 supported								False				False				30055



				A.20/52				Void												False				30056



				A.20/53				Void												False				30057



				A.20/54				Void												False				30058



				A.20/55				Void												False				30059



				A.20/56				Void				pc_MS_ClsmkUCS2								False				30060



				A.20/57				Void								False				False				30061



				A.20/58				Void								False				False				30062



				A.20/59				Void								False				False				30063



				A.20/60				Void								False				False				30064



				A.20/61				Void								False				False				30065



				A.20/62				Access technology priority supported in HPLMNwACT field								True				False				30066



				A.20/63				User requested PS detach without powering off								True				False				30067



				A.20/64				Void												False				30068



				A.20/65				AT command +CHUP supported								True				False				30069



				A.20/66				UE which supports follow-on request procedure (PS)								True				False				30070



				A.20/67				UE which supports Inter-RAT network assisted cell change from UTRAN								True				False				30071



				A.20/68				RLP supported								True				False				30072



				A.20/69				void								False				False				30073



				A.20/70				Void												False				30074



				A.20/71				Void												False				30075



				A.20/72				Support of DSAC				pc_DSAC_Rel				True				False				30076



				A.20/73				Void												False				30077



				A.20/74				Void												False				30078



				A.20/75				Automatic attach procedure when UE identity cannot be derived by the network								True				False				39652



				A.20/76				GMM Information Supported								True				False				41958



				A.20/77				Multiplexer protocol supported								True				False				46270



				A.20/78				Support of Automatic MBMS Service Reception								False				False				46272



				A.20/79				Support of mobility between 3GPP WLAN Interworking and 3GPP Systems				pc_IWLAN_Mob				False				False				50839



				A.20/80				Support for being configured to discover the Home Agent address via DNS				pc_HAAddress_via_DNS				False				False				50840



				A.20/81				Support of CS call establishment				pc_CS_CallEst				True				False				50841



				A.20/82				Support for being configured to discover the Home Agent address through PCO context activation				pc_HAAddress_via_PCO				False				False				50843



				A.20/83				Void				pc_HAAddress_via_PDG								False				50844



				A.20/84				Support of duplicate detection for ETWS in RRC												False				73640



				A.20/85				Support of logged measurements in Idle mode and PCH States												False				84302



				A.21/1				Require DL
  compressed mode in order to perform measurements on UTRA FDD								True				False				53413



				A.21/2				Require UL
  compressed mode in order to perform measurements on UTRA FDD								True				False				53414



				A.21/3				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 1								False				False				53415



				A.21/4				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 1								False				False				53416



				A.21/5				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 2								True				False				53417



				A.21/6				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 2								True				False				53418



				A.21/7				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 3								False				False				53419



				A.21/8				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 3								False				False				53420



				A.21/9				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 4								False				False				53421



				A.21/10				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 4								False				False				53422



				A.21/11				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 5								True				False				53423



				A.21/12				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 5								True				False				53424



				A.21/13				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 6								True				False				53425



				A.21/14				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 6								True				False				53426



				A.21/15				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 7								False				False				53427



				A.21/16				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 7								False				False				53428



				A.21/17				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 8								False				False				53429



				A.21/18				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 8								False				False				53430



				A.21/19				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 9								False				False				53431



				A.21/20				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 9								False				False				53432



				A.21/21				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 10								False				False				53433



				A.21/22				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 10								False				False				53434



				A.21/23				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 11								False				False				53435



				A.21/24				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 11								False				False				53436



				A.21/25				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 12								False				False				53437



				A.21/26				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 12								False				False				53438



				A.21/27				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 13								False				False				53439



				A.21/28				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 13								False				False				53440



				A.21/29				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 14								False				False				53441



				A.21/30				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 14								False				False				53442



				A.21/31				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 19								True				False				53443



				A.21/32				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 19								True				False				53444



				A.21/33				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 21								False				False				53445



				A.21/34				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 21								False				False				53446



				A.21/35				Require DL  compressed mode in order to perform measurements on multi-carrier				pc_DL_CompressedModeRequiredForMultiCarrier_Meas				False				False				53447



				A.21/36				Require UL compressed mode in order to perform measurements on multi-carrier				pc_UL_CompressedModeRequiredForMultiCarrier_Meas				False				False				53448



				A.21/37				Support for  System Information Block type 11bis				pc_SupportSIB11bis				True				False				53449



				A.21/38				Capable of  benefitting from battery consumption optimisation				pc_DeviceType				False				False				53450



				A.21/39				Support for
  E-DPCCH Power Boosting								True				False				53451



				A.21/40				Support for Two  DRX schemes in URA_PCH and CELL_PCH				pc_TwoDRX_InPCH_States				False				False				53452



				A.21/41				Support for
  E-DPDCH power interpolation formula								True				False				53453



				A.21/42				Support of TX  Diversity on DL Control Channels by MIMO Capable UE when MIMO operation is  active								False				False				53454



				A.21/43				Support for Two
  logical channel Configuration								False				False				53455



				A.21/44				Require DL  compressed mode in order to perform measurements on adjacent carriers				pc_DL_CompressedModeRequiredForAdjacentCarriers				False				False				53456



				A.21/45				Support UTRA  CELL_PCH/URA_PCH to EUTRA RRC_IDLE cell reselection				pc_PCH_StatesToEUTRA_IdleReselection				False				False				53457



				A.21/46				Support for  absolute priority based cell re-selection in UTRAN				pc_AbsolutePriorityReselection				False				False				53458



				A.21/47				Support for  cell-specific Tx diversity configuration for dual-cell operation								False				False				53459



				A.21/48				Void								False				False				53460



				A.21/49				Void								False				False				53461



				A.21/50				Void								False				False				53462



				A.21/51				Support of
  intra-frequency proximity indication								False				False				53463



				A.21/52				Support for
  lossless DL RLC PDU size change								True				False				53464



				A.22/1				Support E-UTRA  measurements and reporting in connected mode				pc_EUTRAN_MeasurementInConnected				False				False				53473



				A.22/2				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 1								False				False				53474



				A.22/3				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 2								False				False				53475



				A.22/4				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 3								False				False				53476



				A.22/5				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 4								False				False				53477



				A.22/6				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 5								False				False				53478



				A.22/7				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 6								False				False				53479



				A.22/8				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 7								False				False				53480



				A.22/9				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 8								False				False				53481



				A.22/10				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 9								False				False				53482



				A.22/11				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 10								False				False				53483



				A.22/12				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 11								False				False				53484



				A.22/13				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 12								False				False				53485



				A.22/14				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 13								False				False				53486



				A.22/15				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 14								False				False				53487



				A.22/16				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 17								False				False				53488



				A.22/17				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 18								False				False				53489



				A.22/18				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 19								False				False				53490



				A.22/19				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 20								False				False				53491



				A.22/20				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 21								False				False				53492



				A.22/21				Support of E-UTRA
  proximity indication								False				False				53493



				A.22/22				Support of E-UTRA
  SI acquisition for HO								False				False				53494



				A.23/1				Require DL  compressed mode in order to perform measurements on GSM 900P				pc_DL_CompressedModeRequiredForGSM_900P				False				False				53496



				A.23/2				Require UL  compressed mode in order to perform measurements on GSM 900P				pc_UL_CompressedModeRequiredForGSM_900P				False				False				53497



				A.23/3				Require DL
  compressed mode in order to perform measurements on GSM 900E								False				False				53498



				A.23/4				Require UL
  compressed mode in order to perform measurements on GSM 900E								False				False				53499



				A.23/5				Require DL  compressed mode in order to perform measurements on DCS 1800				pc_DL_CompressedModeRequiredForDCS_1800				False				False				53500



				A.23/6				Require UL  compressed mode in order to perform measurements on DCS 1800				pc_UL_CompressedModeRequiredForDCS_1800				False				False				53501



				A.23/7				Require DL  compressed mode in order to perform measurements on GSM 1900				pc_DL_CompressedModeRequiredForGSM_1900				True				False				53502



				A.23/8				Require UL  compressed mode in order to perform measurements on GSM 1900				pc_UL_CompressedModeRequiredForGSM_1900				True				False				53503



				A.23/9				Require DL
  compressed mode in order to perform measurements on GSM 450								False				False				53504



				A.23/10				Require UL
  compressed mode in order to perform measurements on GSM 450								False				False				53505



				A.23/11				Require DL
  compressed mode in order to perform measurements on GSM 480								False				False				53506



				A.23/12				Require UL
  compressed mode in order to perform measurements on GSM 480								False				False				53507



				A.23/13				Require DL
  compressed mode in order to perform measurements on GSM 850								True				False				53508



				A.23/14				Require UL
  compressed mode in order to perform measurements on GSM 850								True				False				53509



				A.24/1				Supports only
  half duplex operation for band 1								False				False				53511



				A.24/2				Supports only
  half duplex operation for band 2								False				False				53512



				A.24/3				Supports only
  half duplex operation for band 3								False				False				53513



				A.24/4				Supports only
  half duplex operation for band 4								False				False				53514



				A.24/5				Supports only
  half duplex operation for band 5								False				False				53515



				A.24/6				Supports only
  half duplex operation for band 6								False				False				53516



				A.24/7				Supports only
  half duplex operation for band 7								False				False				53517



				A.24/8				Supports only
  half duplex operation for band 8								False				False				53518



				A.24/9				Supports only
  half duplex operation for band 9								False				False				53519



				A.24/10				Supports only
  half duplex operation for band 10								False				False				53520



				A.24/11				Supports only
  half duplex operation for band 11								False				False				53521



				A.24/12				Supports only
  half duplex operation for band 12								False				False				53522



				A.24/13				Supports only
  half duplex operation for band 13								False				False				53523



				A.24/14				Supports only
  half duplex operation for band 14								False				False				53524



				A.24/15				Supports only
  half duplex operation for band 17								False				False				53525



				A.24/16				Supports only
  half duplex operation for band 18								False				False				53526



				A.24/17				Supports only
  half duplex operation for band 19								False				False				53527



				A.24/18				Supports only
  half duplex operation for band 20								False				False				53528



				A.24/19				Supports only
  half duplex operation for band 21								False				False				53529



				A.24/20				Supports ROHC
  profile 0x0001								False				False				53530



				A.24/21				Supports ROHC
  profile 0x0002								False				False				53531



				A.24/22				Supports ROHC
  profile 0x0003								False				False				53532



				A.24/23				Supports ROHC
  profile 0x0004								False				False				53533



				A.24/24				Supports ROHC
  profile 0x0006								False				False				53534



				A.24/25				Supports ROHC
  profile 0x0101								False				False				53535



				A.24/26				Supports ROHC
  profile 0x0102								False				False				53536



				A.24/27				Supports ROHC
  profile 0x0103								False				False				53537



				A.24/28				Supports ROHC
  profile 0x0104								False				False				53538



				A.24/29				Supports Specific
  Reference Signals								False				False				53539



				A.24/30				Supports Tx
  Antenna Selection								False				False				53540



				GA.2/41				Support of GPRS				TSPC_GPRS				True				False				50096











3GPP TS 34.121-2



				REF				NAME				DESCRIPTION				VALUE				MANDATORY



				A.0/1				FDD UE Release				Defines the FDD release of the UE.
This PICS is not in 3GG TS 34.121-2, but this info is required for SCR				Rel_7				True				29610



				A.1/1				FDD (DS)								True				False				29571



				A.1/2				TDD 3.84 Mcps								False				False				29572



				A.1/3				TDD 1.28 Mcps (LCR)								False				False				29573



				A.1/4				GSM								True				False				29574



				A.1/5				GPRS								True				False				29575



				A.1/6				E-UTRAN FDD								False				False				52205



				A.1/6				MultiRAT_Capability								False				False				29576



				A.1/7				E-UTRAN TDD								False				False				52206



				A.2/1				Circuit Switched								True				False				29577



				A.2/2				Packet Switched								True				False				29578



				A.2/3				UE supports UE operation mode A: PS and CS simultaneously								True				False				29579



				A.2a/1				Narrow band speech (AMR)								True				False				29612



				A.2a/2				Emergency call								True				False				29613



				A.3/1				Void												False				29580



				A.3/2				Void												False				29581



				A.3/3				Void												False				29582



				A.3/4				Void												False				29583



				A.4/1				Call Control								True				False				29584



				A.4/2				Mobility Management								True				False				29585



				A.4/3				Session Management								True				False				29586



				A.4/4				GPRS Mobility Management								True				False				29587



				A.4/5				Radio Resource Control								True				False				29588



				A.4/6				Packet Data Convergence Protocol								True				False				29589



				A.4/7				Broadcast/Multicast Control								True				False				29590



				A.4/8				Radio Link Control								True				False				29591



				A.4/9				Medium Access Control								True				False				29592



				A.4/10				Physical Layer								True				False				29593



				A.5/1				UE test loop								True				False				29594



				A.5/2				Support of UE test loop mode 1 with UL RLC SDU size bigger than 12160 bits (1520 octets)								True				False				29595



				A.6/1				Chip rate 3,84 Mcps								True				False				29596



				A.6/2				Frequency band: 1 920-1 980, 2 110-2 170 MHz. Band I				Band I				False				False				29597



				A.6/3				Frequency band: 1 850-1 910, 1 930-1 990 MHz. Band II				Band FDD II				True				False				29598



				A.6/4				Frequency band: Other spectrum								False				False				29599



				A.6/5				TX-RX Freq. Sep: 190 MHz								True				False				29600



				A.6/6				TX-RX Freq. Sep: 80 MHz								True				False				29601



				A.6/7				TX-RX Freq. Sep: Variable								False				False				29602



				A.6/8				Carrier raster: 200 kHz								True				False				29603



				A.6/9				UE Power Class 1 for Operation Band I (+33 dBm)								False				False				29604



				A.6/10				UE Power Class 2 for Operation Band I (+27 dBm)								False				False				29605



				A.6/11				UE Power Class 3 for Operation Band I (+24 dBm)								False				False				29606



				A.6/12				UE Power Class 4 for Operation Band I (+21 dBm)								False				False				29607



				A.6/13				Output RF spectrum emissions								True				False				29608



				A.6/14				Frequency band: 1710-1785, 1805-1880 MHz Band III				FDD III				False				False				29609



				A.6/15				Frequency band: 1710-1755, 2110-2155 MHz Band IV				Band FDD IV				False				False				29570



				A.6/16				Frequency band: 824				Band FDD V				True				False				29525



				A.6/17				Frequency band: 830-840, 875-885 MHz Band VI				Band FDD VI				True				False				29526



				A.6/18				Frequency band: 2500-2570, 2620-2690 MHz Band VII				Band VII				False				False				29521



				A.6/19				Frequency band: 880-915, 925-960 MHz FDD VIII				Band VIII				False				False				29522



				A.6/20				Frequency band: 1749.9-1784.9, 1844.9-1879.9 MHz Band IX				Band IX				False				False				29523



				A.6/21				Frequency band: 1710 - 1770, 2110 - 2170 MHz Band X				Band X				False				False				31727



				A.6/22				Frequency band: 1427.9 -1447.9, 1475.9 -1495.9 MHz Band XI				Band XI				False				False				39157



				A.6/23				Frequency band: 699				Band FDD XII				False				False				45196



				A.6/24				Frequency band: 777				Band XIII				False				False				45197



				A.6/25				Frequency band:  788				Band FDD XIV				False				False				45198



				A.6/26				Frequency band: 830				Band FDD XIX				True				False				51327



				A.6/27				Frequency band: 832				Band XX				False				False				51328



				A.6/28				Frequency band: 1447.9				Band XXI				False				False				51329



				A.6/29				DB-DC-HSDPA Configuration 1				Band I and Band VIII								False				55532



				A.6/30				DB-DC-HSDPA Configuration 2				Band II and Band IV								False				55533



				A.6/31				DB-DC-HSDPA Configuration 3				Band I and Band V								False				55534



				A.6/32				Frequency band: 3410				Band XXII								False				65497



				A.6/33				Frequency band: 1850				Band XXV								False				76427



				A.6/34				Frequency band: 814				Band XXVI								False				84208



				A.6a/1				UE Power Class 3 for Operation Band II (+24 dBm)								True				False				45310



				A.6a/2				UE Power Class 3bis  for Operation Band II (+23 dBm)								False				False				45311



				A.6a/3				UE Power Class 4 for Operation Band II (+21 dBm)								False				False				45312



				A.6a/4				UE Power Class 3 for Operation Band III (+24 dBm)								False				False				45314



				A.6a/5				UE Power Class 3bis  for Operation Band III (+23 dBm)								False				False				45315



				A.6a/5				UE Power Class 3bis  for Operation Band XXVI (+23 dBm)								False				False				84210



				A.6a/6				UE Power Class 4 for Operation Band III (+21 dBm)								False				False				45316



				A.6a/7				UE Power Class 3 for Operation Band IV (+24 dBm)								False				False				45317



				A.6a/8				UE Power Class 3bis  for Operation Band IV (+23 dBm)								False				False				45318



				A.6a/9				UE Power Class 4 for Operation Band IV (+21 dBm)								False				False				45319



				A.6a/10				UE Power Class 3 for Operation Band V (+24 dBm)								True				False				45320



				A.6a/11				UE Power Class 3bis  for Operation Band V (+23 dBm)								False				False				45321



				A.6a/12				UE Power Class 4 for Operation Band V (+21 dBm)								False				False				45322



				A.6a/13				UE Power Class 3 for Operation Band VI (+24 dBm)								True				False				45323



				A.6a/14				UE Power Class 3bis  for Operation Band VI (+23 dBm)								False				False				45324



				A.6a/15				UE Power Class 4 for Operation Band VI (+21 dBm)								False				False				45325



				A.6a/16				UE Power Class 3 for Operation Band VII (+24 dBm)								False				False				45326



				A.6a/17				UE Power Class 3bis  for Operation Band VII (+23 dBm)								False				False				45327



				A.6a/18				UE Power Class 4 for Operation Band VII (+21 dBm)								False				False				45328



				A.6a/19				UE Power Class 3 for Operation Band VIII (+24 dBm)								False				False				45329



				A.6a/20				UE Power Class 3bis  for Operation Band VIII (+23 dBm)								False				False				45330



				A.6a/21				UE Power Class 4 for Operation Band VIII (+21 dBm)								False				False				45331



				A.6a/22				UE Power Class 3 for Operation Band IX (+24 dBm)								False				False				45332



				A.6a/23				UE Power Class 3bis  for Operation Band IX (+23 dBm)								False				False				45333



				A.6a/24				UE Power Class 4 for Operation Band IX (+21 dBm)								False				False				45334



				A.6a/25				UE Power Class 3 for Operation Band X (+24 dBm)								False				False				45335



				A.6a/26				UE Power Class 3bis  for Operation Band X (+23 dBm)								False				False				45336



				A.6a/27				UE Power Class 4 for Operation Band X (+21 dBm)								False				False				45337



				A.6a/28				UE Power Class 3 for Operation Band XI (+24 dBm)								False				False				45338



				A.6a/29				UE Power Class 3bis  for Operation Band XI (+23 dBm)								False				False				45339



				A.6a/30				UE Power Class 4 for Operation Band XI (+21 dBm)								False				False				45340



				A.6a/31				UE Power Class 3 for Operation Band XII (+24 dBm)								False				False				45341



				A.6a/32				UE Power Class 3bis  for Operation Band XII (+23 dBm)								False				False				51330



				A.6a/33				UE Power Class 4 for Operation Band XII (+21 dBm)								False				False				51331



				A.6a/34				UE Power Class 3 for Operation Band XIII (+24 dBm)								False				False				51332



				A.6a/35				UE Power Class 3bis  for Operation Band XIII (+23 dBm)								False				False				51333



				A.6a/36				UE Power Class 4 for Operation Band XIII (+21 dBm)								False				False				51334



				A.6a/37				UE Power Class 3 for Operation Band XIV (+24 dBm)								False				False				51335



				A.6a/38				UE Power Class 3bis  for Operation Band XIV (+23 dBm)								False				False				51336



				A.6a/39				UE Power Class 4 for Operation Band XIV (+21 dBm)								False				False				51337



				A.6a/40				UE Power Class 3 for Operation Band XIX (+24 dBm)								True				False				51338



				A.6a/41				UE Power Class 3bis  for Operation Band XIX (+23 dBm)								False				False				51339



				A.6a/42				UE Power Class 4 for Operation Band XIX (+21 dBm)								False				False				51340



				A.6a/43				UE Power Class 3 for Operation Band XXI (+24 dBm)								False				False				51341



				A.6a/44				UE Power Class 3bis  for Operation Band XXI (+23 dBm)								False				False				51342



				A.6a/45				UE Power Class 4 for Operation Band XXI (+21 dBm)								False				False				51343



				A.6a/46				UE Power Class 3 for Operation Band XX (+24 dBm)								False				False				51344



				A.6a/47				UE Power Class 3bis  for Operation Band XX (+23 dBm)								False				False				51345



				A.6a/48				UE Power Class 4 for Operation Band XX (+21 dBm)								False				False				51346



				A.6a/49				UE Power Class 3 for Operation Band XXII (+24 dBm)												False				65498



				A.6a/50				UE Power Class 3bis  for Operation Band XXII (+23 dBm)												False				65499



				A.6a/51				UE Power Class 4 for Operation Band XXII (+21 dBm)												False				65500



				A.6a/52				UE Power Class 3 for Operation Band XXV (+24 dBm)												False				76428



				A.6a/53				UE Power Class 3bis  for Operation Band XXV (+23 dBm)												False				76429



				A.6a/54				UE Power Class 4 for Operation Band XXV (+21 dBm)												False				76430



				A.6a/55				UE Power Class 3 for Operation Band XXVI (+24 dBm)												False				84209



				A.6a/56				UE Power Class 3bis  for Operation Band XXVI (+23 dBm)												False				84211



				A.6a/57				UE Power Class 4 for Operation Band XXVI (+21 dBm)												False				84212



				A.7/1				Support of turbo decoding								True				False				29527



				A.7/2				Support of turbo encoding								True				False				29528



				A.7/3				Support for SF 512 (downlink)								False				False				29529



				A.7/4				Support of PDSCH								False				False				29530



				A.7/5				Simultaneous reception of SCCPCH and DPCH								False				False				29531



				A.7/6				Simultaneous reception of  SCCPCH, DPCH and PDSCH								False				False				29532



				A.7/7				Support of PCPCH								False				False				29611



				A.7/8				Support of uplink compressed mode only								False				False				29533



				A.7/9				Support of downlink compressed mode only								False				False				29534



				A.7/10				Support of uplink and downlink compressed mode								True				False				29535



				A.7/11				Void								True				False				29536



				A.7/12				Void								True				False				29537



				A.7/13				Void								True				False				29538



				A.7/14				Support of HS-PDSCH								True				False				29539



				A.7/15				Support of E-DPDCH								True				False				29540



				A.7/16				Support of MBMS								False				False				31726



				A.7/17				Support of HS-SCCHless HS-DSCH								False				False				40123



				A.7/18				Full support of F-DPCH								True				False				45194



				A.7/19				Support of DPCCH Discontinuous Transmission								True				False				48706



				A.7/20				Support of Target Cell Pre-Configuration								False				False				51347



				A.7/21				Support of HS-PDSCH in CELL_FACH								False				False				51348



				A.7/22				Support of Common E-DCH								False				False				51349



				A.7/23				Support of dual band operation								False				False				55535



				A.7/24				Support of CSG												False				65501



				A.7/25				Support of intra-frequency SI acquisition for HO												False				65502



				A.7/26				Support of inter-frequency SI acquisition for HO												False				65503



				A.7/27				Support of dual cell E-DCH operation												False				65504



				A.7/28				Support of MIMO only with single-stream restriction												False				65505



				A.7/29				Support of TX Diversity on DL Control Channels by MIMO Capable UE when MIMO operation is active												False				65506



				A.8/1				FDD HS-DSCH physical layer Category 1								False				False				29541



				A.8/2				FDD HS-DSCH physical layer Category  2								False				False				29542



				A.8/3				FDD HS-DSCH physical layer Category 3								False				False				29543



				A.8/4				FDD HS-DSCH physical layer Category 4								False				False				29544



				A.8/5				FDD HS-DSCH physical layer Category 5								False				False				29545



				A.8/6				FDD HS-DSCH physical layer Category 6								False				False				29546



				A.8/7				FDD HS-DSCH physical layer Category 7								False				False				29547



				A.8/8				FDD HS-DSCH physical layer Category 8								True				False				29548



				A.8/9				FDD HS-DSCH physical layer Category 9								False				False				29549



				A.8/10				FDD HS-DSCH physical layer Category 10								False				False				29550



				A.8/11				FDD HS-DSCH physical layer Category 11								False				False				29551



				A.8/12				FDD HS-DSCH physical layer Category 12								False				False				29552



				A.8/13				FDD HS-DSCH physical layer Category 13								False				False				40119



				A.8/14				FDD HS-DSCH physical layer Category 14								False				False				40120



				A.8/15				FDD HS-DSCH physical layer Category 15								False				False				40121



				A.8/16				FDD HS-DSCH physical layer Category 16								False				False				40122



				A.8/17				FDD HS-DSCH physical layer Category 17								False				False				46229



				A.8/18				FDD HS-DSCH physical layer Category 18								False				False				46231



				A.8/19				FDD HS-DSCH physical layer Category 19								False				False				48707



				A.8/20				FDD HS-DSCH physical layer Category 20								False				False				48708



				A.8/21				FDD HS-DSCH physical layer Category 21								False				False				48710



				A.8/22				FDD HS-DSCH physical layer Category 22								False				False				48711



				A.8/23				FDD HS-DSCH physical layer Category 23								False				False				48712



				A.8/24				FDD HS-DSCH physical layer Category 24								False				False				48713



				A.8/25				FDD HS-DSCH physical layer Category 25								False				False				54579



				A.8/26				FDD HS-DSCH physical layer Category 26								False				False				54580



				A.8/27				FDD HS-DSCH physical layer Category 27								False				False				54581



				A.8/28				FDD HS-DSCH physical layer Category 28								False				False				54582



				A.8/29				FDD HS-DSCH physical layer Category 29												False				65507



				A.8/30				FDD HS-DSCH physical layer Category 30												False				65508



				A.8/31				FDD HS-DSCH physical layer  Category 31												False				65509



				A.8/32				Category 32												False				84213



				A.9/1				FDD E-DCH physical layer Category 1								False				False				29553



				A.9/2				FDD E-DCH physical layer Category 2								False				False				29554



				A.9/3				FDD E-DCH physical layer Category 3								False				False				29555



				A.9/4				FDD E-DCH physical layer Category 4								False				False				29556



				A.9/5				FDD E-DCH physical layer Category 5								False				False				29557



				A.9/6				FDD E-DCH physical layer Category 6								True				False				29558



				A.9/7				FDD E-DCH physical layer Category 7								False				False				45195



				A.9/8				FDD E-DCH physical layer Category 8												False				65510



				A.9/9				FDD E-DCH physical layer Category 9												False				65511



				A.10/1				Up-link reference measurement channel 12.2 kbps (FDD)								True				True				29559



				A.10/2				Down-link reference measurement channel 12.2 kbps (FDD)								True				True				29560



				A.10/3				Up-link reference measurement channel 64 kbps (FDD)								True				False				29561



				A.10/4				Down-link reference measurement channel 64 kbps (FDD)								True				False				29562



				A.10/5				Up-link reference measurement channel 144 kbps (FDD)								True				False				29563



				A.10/6				Down-link reference measurement channel 144 kbps (FDD)								True				False				29564



				A.10/7				Up-link reference measurement channel 384 kbps (FDD)								True				False				29565



				A.10/8				Down-link reference measurement channel 384 kbps (FDD)								True				False				29566



				A.10/9				Up-link reference measurement channel 768 kbps (FDD)								True				False				29567



				A.10/10				Down-link reference measurement channel 2 64 kbps (FDD)								False				False				40118



				A.11/1				Enhanced  performance requirements type 1								False				False				29568



				A.11/2				Enhanced performance  requirements type 2								False				False				29569



				A.11/3				Enhanced performance requirements type 3								False				False				29524



				A.11/4				Enhanced performance requirements type 1 for E-DCH								False				False				40117



				A.11/5				Enhanced performance requirements type 1 for MBMS								False				False				45199



				A.11/6				Enhanced performance requirements Type 3i								False				False				48709



				A.11/7				Enhanced performance requirements Type1 for DCH								False				False				53796



				A.12/1				UE without vibration sensitive components								True				False				32627



				A.12/2				Support of inter-RAT PS handover to E-UTRA (FDD) from UTRA												False				84214



				A.12/3				Support of inter-RAT PS handover to E-UTRA (TDD) from UTRA												False				84215



				A.13/1				Support of - UTRA CELL_PCH to EUTRA RRC_IDLE cell reselection - UTRA URA_PCH to EUTRA RRC_IDLE cell reselection												False				84216



				A.13/2				Support of - EUTRAN measurements and reporting in connected mode												False				84217











3GPP TS 51.010-2



				REF				NAME				DESCRIPTION				VALUE				MANDATORY



				A.0/1				GSM Release								Rel7				False				40019



				A.0/2				Support of Band FDD I								False				False				47002



				A.0/3				Support of Band FDD II								True				False				47003



				A.0/4				Support of Band FDD IV								False				False				47004



				A.0/5				Support of Band FDD V								True				False				47005



				A.0/6				Support of Band FDD VIII								False				False				47006



				A.1/1				Standard GSM Band (P-GSM)								False				False				4489



				A.1/2				Extended GSM Band (E-GSM), (including standard Band)								False				False				4490



				A.1/3				R-GSM Band (including standard and E-GSM Band)								False				False				4492



				A.1/4				DCS 1800 band								False				False				4493



				A.1/5				Multiple-band, not simultaneously								False				False				4495



				A.1/6				Multiple-band, simultaneously								True				False				4496



				A.1/7				Small Mobile Station								True				False				4498



				A.1/8				GSM Power Class 2								False				False				4499



				A.1/9				GSM Power Class 3								False				False				4501



				A.1/10				GSM Power Class 4								False				False				4502



				A.1/11				GSM Power Class 5								False				False				4507



				A.1/12				DCS Power Class 1								False				False				4508



				A.1/13				DCS Power Class 2								False				False				4509



				A.1/14				DCS Power Class 3								False				False				4511



				A.1/15				HSCSD Multislot MS								False				False				4513



				A.1/16				GSM 450 band								False				False				4515



				A.1/17				GSM 480 band								False				False				4516



				A.1/18				PCS 1900 band								True				False				4517



				A.1/19				PCS Power Class 1								True				False				4519



				A.1/20				PCS Power Class 2								False				False				4521



				A.1/21				PCS Power Class 3								False				False				4522



				A.1/22				Multislot Class1								False				False				4524



				A.1/23				Multislot Class2								False				False				4526



				A.1/24				Multislot Class3								False				False				4528



				A.1/25				Multislot Class4								False				False				4530



				A.1/26				Multislot Class5								False				False				4532



				A.1/27				Multislot Class6								False				False				4535



				A.1/28				Multislot Class7								False				False				4537



				A.1/29				Multislot Class8								False				False				4539



				A.1/30				Multislot Class9								False				False				4541



				A.1/31				Multislot Class10								False				False				4543



				A.1/32				Multislot Class11								False				False				4544



				A.1/33				Multislot Class12								False				False				4547



				A.1/34				Multislot Class13								False				False				4549



				A.1/35				Multislot Class14								False				False				4550



				A.1/36				Multislot Class15								False				False				4552



				A.1/37				Multislot Class16								False				False				4554



				A.1/38				Multislot Class17								False				False				4555



				A.1/39				Multislot Class18								False				False				4557



				A.1/40				Multislot Class19								False				False				4559



				A.1/41				Multislot Class20								False				False				4561



				A.1/42				Multislot Class21								False				False				4563



				A.1/43				Multislot Class22								False				False				4564



				A.1/44				Multislot Class23								False				False				4566



				A.1/45				Multislot Class24								False				False				4569



				A.1/46				Multislot Class25								False				False				4570



				A.1/47				Multislot Class26								False				False				4572



				A.1/48				Multislot Class27								False				False				4573



				A.1/49				Multislot Class28								False				False				4575



				A.1/50				Multislot Class29								False				False				4577



				A.1/51				GPRS Multislot operation								True				False				4579



				A.1/52				EGPRS capable of 8PSK in Uplink, of all Multislot classes								True				False				4582



				A.1/53				GSM 700 band								False				False				4584



				A.1/54				GSM 750 band								False				False				4585



				A.1/55				GSM 850 band								True				False				4587



				A.1/56				Support of UTRAN Radio Access Technology								True				False				4589



				A.1/57				Support of GPRS Multislot class on the uplink								True				False				4591



				A.1/58				Support of COMPACT								False				False				4593



				A.1/59				DTM/GPRS Multislot Class 1								False				False				4594



				A.1/60				DTM/GPRS Multislot Class 5								False				False				4596



				A.1/61				DTM/GPRS Multislot Class 9								False				False				4598



				A.1/62				Support of singleslot allocation in DTM/GPRS								False				False				4600



				A.1/63				Support of UTRAN FDD								True				False				4602



				A.1/64				Support of UTRAN TDD								False				False				4603



				A.1/65				Support of Conventional GPS								False				False				4605



				A.1/66				EGPRS Multislot operation								True				False				4607



				A.1/67				GPRS Multislot Class1								False				False				4609



				A.1/68				GPRS Multislot Class2								False				False				4610



				A.1/69				GPRS Multislot Class3								False				False				4612



				A.1/70				GPRS Multislot Class4								False				False				4614



				A.1/71				GPRS Multislot Class5								False				False				4616



				A.1/72				GPRS Multislot Class6								False				False				4617



				A.1/73				GPRS Multislot Class7								False				False				4619



				A.1/74				GPRS Multislot Class8								False				False				4621



				A.1/75				GPRS Multislot Class9								False				False				4623



				A.1/76				GPRS Multislot Class10								True				False				4624



				A.1/77				GPRS Multislot Class11								False				False				4626



				A.1/78				GPRS Multislot Class12								False				False				4627



				A.1/79				GPRS Multislot Class13								False				False				4629



				A.1/80				GPRS Multislot Class14								False				False				4631



				A.1/81				GPRS Multislot Class15								False				False				4633



				A.1/82				GPRS Multislot Class16								False				False				4635



				A.1/83				GPRS Multislot Class17								False				False				4637



				A.1/84				GPRS Multislot Class18								False				False				4639



				A.1/85				GPRS Multislot Class19								False				False				4642



				A.1/86				GPRS Multislot Class20								False				False				4643



				A.1/87				GPRS Multislot Class21								False				False				4645



				A.1/88				GPRS Multislot Class22								False				False				4646



				A.1/89				GPRS Multislot Class23								False				False				4647



				A.1/90				GPRS Multislot Class24								False				False				4649



				A.1/91				GPRS Multislot Class25								False				False				4651



				A.1/92				GPRS Multislot Class26								False				False				4653



				A.1/93				GPRS Multislot Class27								False				False				4655



				A.1/94				GPRS Multislot Class28								False				False				4657



				A.1/95				GPRS Multislot Class29								False				False				4658



				A.1/96				EGPRS Multislot Class1								False				False				4660



				A.1/97				EGPRS Multislot Class2								False				False				4661



				A.1/98				EGPRS Multislot Class3								False				False				4663



				A.1/99				EGPRS Multislot Class4								False				False				4665



				A.1/100				EGPRS Multislot Class5								False				False				4666



				A.1/101				EGPRS Multislot Class6								False				False				4668



				A.1/102				EGPRS Multislot Class7								False				False				4670



				A.1/103				EGPRS Multislot Class8								False				False				4671



				A.1/104				EGPRS Multislot Class9								False				False				4672



				A.1/105				EGPRS Multislot Class10								True				False				4673



				A.1/106				EGPRS Multislot Class11								False				False				4674



				A.1/107				EGPRS Multislot Class12								False				False				4675



				A.1/108				EGPRS Multislot Class13								False				False				4677



				A.1/109				EGPRS Multislot Class14								False				False				4679



				A.1/110				EGPRS Multislot Class15								False				False				4681



				A.1/111				EGPRS Multislot Class16								False				False				4683



				A.1/112				EGPRS Multislot Class17								False				False				4685



				A.1/113				EGPRS Multislot Class18								False				False				4687



				A.1/114				EGPRS Multislot Class19								False				False				4689



				A.1/115				EGPRS Multislot Class20								False				False				4691



				A.1/116				EGPRS Multislot Class21								False				False				4693



				A.1/117				EGPRS Multislot Class22								False				False				4695



				A.1/118				EGPRS Multislot Class23								False				False				4697



				A.1/119				EGPRS Multislot Class24								False				False				4699



				A.1/120				EGPRS Multislot Class25								False				False				4700



				A.1/121				EGPRS Multislot Class26								False				False				4702



				A.1/122				EGPRS Multislot Class27								False				False				4704



				A.1/123				EGPRS Multislot Class28								False				False				4705



				A.1/124				EGPRS Multislot Class29								False				False				4707



				A.1/125				GSM 850 Power Class 2								False				False				4709



				A.1/126				GSM 850 Power Class 3								False				False				4711



				A.1/127				GSM 850 Power Class 4								True				False				4712



				A.1/128				GSM 850 Power Class 5								False				False				4715



				A.1/129				8-PSK GSM Power Class E1								False				False				4717



				A.1/130				8-PSK GSM Power Class E2								False				False				4718



				A.1/131				8-PSK GSM Power Class E3								False				False				4720



				A.1/132				8-PSK DCS Power Class E1								False				False				4721



				A.1/133				8-PSK DCS Power Class E2								False				False				4722



				A.1/134				8-PSK DCS Power Class E3								False				False				4723



				A.1/135				8-PSK PCS Power Class E1								False				False				4724



				A.1/136				8-PSK PCS Power Class E2								True				False				4727



				A.1/137				8-PSK PCS Power Class E3								False				False				4729



				A.1/138				8-PSK GSM 850 Power Class E1								False				False				4730



				A.1/139				8-PSK GSM 850 Power Class E2								True				False				4732



				A.1/140				8-PSK GSM 850 Power Class E3								False				False				4734



				A.1/141				GSM850 and GSM1800 Band Interworking								False				False				4735



				A.1/142				GSM900 and GSM1900 Band Interworking								False				False				4738



				A.1/143				GSM850 and GSM900 Band Interworking								False				False				4740



				A.1/144				DTM/EGPRS Multislot Class 1								False				False				4743



				A.1/145				DTM/EGPRS Multislot Class 5								False				False				4745



				A.1/146				DTM/EGPRS Multislot Class 9								False				False				4748



				A.1/147				Support of singleslot allocation in DTM/EGPRS								False				False				4750



				A.1/148				DTM/GPRS Multislot Class 11								True				False				4752



				A.1/149				GPRS Multislot Class30								False				False				4754



				A.1/150				GPRS Multislot Class31								False				False				4756



				A.1/151				GPRS Multislot Class32								False				False				4757



				A.1/152				GPRS Multislot Class33								False				False				4760



				A.1/153				GPRS Multislot Class34								False				False				4762



				A.1/154				GPRS Multislot Class35								False				False				4765



				A.1/155				GPRS Multislot Class36								False				False				4766



				A.1/156				GPRS Multislot Class37								False				False				4768



				A.1/157				GPRS Multislot Class38								False				False				4770



				A.1/158				GPRS Multislot Class39								False				False				4771



				A.1/159				GPRS Multislot Class40								False				False				4773



				A.1/160				GPRS Multislot Class41								False				False				4775



				A.1/161				GPRS Multislot Class42								False				False				4777



				A.1/162				GPRS Multislot Class43								False				False				4779



				A.1/163				GPRS Multislot Class44								False				False				4781



				A.1/164				GPRS Multislot Class45								False				False				4783



				A.1/165				EGPRS Multislot Class30								False				False				4785



				A.1/166				EGPRS Multislot Class31								False				False				4786



				A.1/167				EGPRS Multislot Class32								False				False				4788



				A.1/168				EGPRS Multislot Class33								False				False				4790



				A.1/169				EGPRS Multislot Class34								False				False				4792



				A.1/170				EGPRS Multislot Class35								False				False				4794



				A.1/171				EGPRS Multislot Class36								False				False				4796



				A.1/172				EGPRS Multislot Class37								False				False				4798



				A.1/173				EGPRS Multislot Class38								False				False				4801



				A.1/174				EGPRS Multislot Class39								False				False				4802



				A.1/175				EGPRS Multislot Class40								False				False				4804



				A.1/176				EGPRS Multislot Class41								False				False				4806



				A.1/177				EGPRS Multislot Class42								False				False				4808



				A.1/178				EGPRS Multislot Class43								False				False				4809



				A.1/179				EGPRS Multislot Class44								False				False				4811



				A.1/180				EGPRS Multislot Class45								False				False				4813



				A.1/181				VOID								False				False				17554



				A.1/182				GSM 710 band								False				False				26170



				A.1/183				T GSM 810 band								False				False				26171



				A.1/184				DTM/EGPRS Multislot Class 11								True				False				26169



				A.1/185				T-GSM 380 band								False				False				29421



				A.1/186				T-GSM 410 band								False				False				29422



				A.1/187				T-GSM 900 band								False				False				29423



				A.1/188				EGPRS Multislot Operation in Uplink Direction								True				False				32519



				A.1/189				GMSK_MULTISLOT_POWER_PROFILE 0								False				False				46992



				A.1/190				GMSK_MULTISLOT_POWER_PROFILE 1								False				False				46993



				A.1/191				GMSK_MULTISLOT_POWER_PROFILE 2								True				False				46994



				A.1/192				GMSK_MULTISLOT_POWER_PROFILE 3								False				False				46995



				A.1/193				8-PSK_MULTISLOT_POWER_PROFILE 0								False				False				46996



				A.1/194				8-PSK_MULTISLOT_POWER_PROFILE 1								False				False				46997



				A.1/195				8-PSK_MULTISLOT_POWER_PROFILE 2								True				False				46998



				A.1/196				8-PSK_MULTISLOT_POWER_PROFILE 3								False				False				46999



				A.1/197				Multislot Capability Reduction for Downlink Dual Carrier of 0 or 1 Timeslots								False				False				47937



				A.1/198				Multislot Capability Reduction for Downlink Dual Carrier of 2 or more Timeslots								False				False				47938



				A.1/199				Support of 16 QAM in the Uplink								False				False				47982



				A.1/200				Revision Level GSM Phase 1								False				False				50845



				A.1/201				Revision Level GSM Phase 2								False				False				50846



				A.1/202				Revision Level  MS supporting R99 or later								True				False				50847



				A.1/203				8-PSK struct								True				False				50848



				A.1/204				8-PSK RF Power Capability 1								True				False				50849



				A.1/205				8-PSK RF Power Capability 2								True				False				50850



				A.1/206				GSM 400 Power Class2								False				False				50851



				A.1/207				GSM 400 Power Class3								False				False				50852



				A.1/208				GSM 400 Power Class4								False				False				50853



				A.1/209				GSM 400 Power Class5								False				False				50854



				A.1/210				UMTS 3.84 Mcps TDD Radio Access Technology Capability								False				False				50855



				A.1/211				CDMA 2000 Radio Access Technology Capability								False				False				50856



				A.1/212				Single Band Support								False				False				50857



				A.1/213				GSM 750 Power Class2								False				False				50858



				A.1/214				GSM 750 Power Class3								False				False				50859



				A.1/215				GSM 750 Power Class4								False				False				50860



				A.1/216				GSM 750 Power Class5								False				False				50861



				A.1/217				UMTS 1.28 Mcps TDD Radio Access Technology Capability								False				False				50862



				A.1/218				GERAN Iu Mode Capabilities								False				False				50863



				A.1/219				TSPC_FLO_Iu_Capability								False				False				50864



				A.1/220				GSM 710 Power Class2								False				False				50865



				A.1/221				GSM 710 Power Class3								False				False				50866



				A.1/222				GSM 710 Power Class4								False				False				50867



				A.1/223				GSM 710 Power Class5								False				False				50868



				A.1/224				E-UTRA FDD support								False				False				50869



				A.1/225				E-UTRA TDD support								False				False				50870



				A.1/226				ECSD Multi Slot class								False				False				50871



				A.1/227				T-GSM 400 Class2								False				False				50872



				A.1/228				T-GSM 400 Class3								False				False				50873



				A.1/229				T-GSM 400 Class4								False				False				50874



				A.1/230				T-GSM 400 Class5								False				False				50875



				A.1/231				T-GSM 810 Class2								False				False				50876



				A.1/232				T-GSM 810 Class3								False				False				50877



				A.1/233				T-GSM 810 Class4								False				False				50878



				A.1/234				T-GSM 810 Class5								False				False				50879



				A.1/235				DTM GPRS Multislot Class 31								False				False				50880



				A.1/236				DTM GPRS Multislot Class 32								False				False				50881



				A.1/237				DTM GPRS Multislot Class 33								False				False				50882



				A.1/238				DTM GPRS Multislot Class 34								False				False				50883



				A.1/239				DTM GPRS Multislot Class 35								False				False				50884



				A.1/240				DTM GPRS Multislot Class 36								False				False				50885



				A.1/241				DTM GPRS Multislot Class 37								False				False				50886



				A.1/242				DTM GPRS Multislot Class 38								False				False				50887



				A.1/243				DTM GPRS Multislot Class 39								False				False				50888



				A.1/244				DTM GPRS Multislot Class 40								False				False				50889



				A.1/245				DTM GPRS Multislot Class 41								False				False				50890



				A.1/246				DTM GPRS Multislot Class 42								False				False				50891



				A.1/247				DTM GPRS Multislot Class 43								False				False				50892



				A.1/248				DTM GPRS Multislot Class 44								False				False				50893



				A.1/249				DTM EGPRS Multislot Class 31								False				False				50894



				A.1/250				DTM EGPRS Multislot Class 32								False				False				50895



				A.1/251				DTM EGPRS Multislot Class 33								False				False				50896



				A.1/252				DTM EGPRS Multislot Class 34								False				False				50897



				A.1/253				DTM EGPRS Multislot Class 35								False				False				50898



				A.1/254				DTM EGPRS Multislot Class 36								False				False				50899



				A.1/255				DTM EGPRS Multislot Class 37								False				False				50900



				A.1/256				DTM EGPRS Multislot Class 38								False				False				50901



				A.1/257				DTM GPRS Multislot Class 6								False				False				50902



				A.1/258				DTM GPRS Multislot Class 10								False				False				50903



				A.1/259				DTM EGPRS Multislot Class10								False				False				50904



				A.1/260				Support of 32 QAM in the Uplink								False				False				50905



				A.1/261				DTM EGPRS Multislot Class 41												False				60364



				A.1/262				DTM EGPRS Multislot Class 42												False				60365



				A.1/263				DTM EGPRS Multislot Class 43												False				60366



				A.1/264				DTM EGPRS Multislot Class 44												False				60367



				A.1/265				EFTA Alternative multislot Class 19												False				60368



				A.1/266				EFTA Alternative multislot Class 20												False				60369



				A.1/267				EFTA Alternative multislot Class 21												False				60370



				A.1/268				EFTA Alternative multislot Class 22												False				60371



				A.1/269				EFTA Alternative multislot Class 23												False				60372



				A.1/270				EFTA Alternative multislot Class 24												False				60373



				A.1/271				EFTA Alternative multislot Class 25												False				60374



				A.1/272				EFTA Alternative multislot Class 26												False				60375



				A.1/273				EFTA Alternative multislot Class 27												False				60376



				A.1/274				EFTA Alternative multislot Class 28												False				60377



				A.1/275				EFTA Alternative multislot Class 29												False				60379



				A.1/276				EFTA Alternative multislot Class 1												False				79744



				A.1/277				EFTA Alternative multislot Class 2												False				79745



				A.1/278				EFTA Alternative multislot Class 3												False				79746



				A.1b/1				Release of GPRS supported.								Release_7				False				4823



				A.1b/2				Release of AMR supported.								Release_7				False				4825



				A.1b/3				Release of EGPRS supported.								Release_7				False				4827



				A.1b/4				Release of RRLP supported.								Not_supported				False				46989



				A.1b/5				Release of Higher Layer supported.								Release_7				False				47001



				A.1b/6				Release of Acoustic implementation supported.								Not_supported				False				47939



				A.2/1				Display of Called Number								True				False				4491



				A.2/2				Indication of Call Progress Signals								True				False				4494



				A.2/3				Country/PLMN Indication								True				False				4497



				A.2/4				Country/PLMN Selection								True				True				4500



				A.2/5				Keypad								True				False				4503



				A.2/6				IMEI								True				True				4504



				A.2/7				Short Message Overflow Indication								True				True				4505



				A.2/8				DTE /DCE Interface								True				False				4506



				A.2/9				ISDN 'S' Interface								False				False				4510



				A.2/10				International Access Function								True				False				4512



				A.2/11				Service Indicator								True				False				4514



				A.2/12				Autocalling restriction capabilities								False				False				4518



				A.2/13				Dual Tone Multi Frequency function								True				False				4520



				A.2/14				Subscription Identity Management								True				True				4523



				A.2/15				On/Off switch								True				False				4525



				A.2/16				Subaddress								False				False				4527



				A.2/17				Support of Encryption A5/1								True				True				4529



				A.2/18				Void								True				False				4531



				A.2/19				Short Message Service Cell Broadcast DRX								True				False				4533



				A.2/20				Abbreviated Dialling								True				False				4534



				A.2/21				Fixed Dialling Number								True				False				4536



				A.2/22				Barring of Outgoing Calls								True				False				4538



				A.2/23				DTMF Control Digits Separator								True				False				4540



				A.2/24				Selection of Directory No in Short Messages								False				False				4542



				A.2/25				Last Numbers Dialled								True				False				4545



				A.2/26				At least one autocalling feature								False				False				4546



				A.2/27				Alphanumeric display								True				False				4548



				A.2/28				Other means of display								False				False				4551



				A.2/29				Speech indicator								False				False				4553



				A.2/30				Support of the extended Short message cell broadcast channel								False				False				4556



				A.2/31				Support of Additional Call Set-up MMI Procedures								False				False				4558



				A.2/32				Void												False				4560



				A.2/33				Ciphering Indicator								True				False				4562



				A.2/34				Network								False				False				4565



				A.2/35				ME-SIM lock								True				False				4567



				A.2/36				Service Dialling Numbers								True				False				4568



				A.2/37				Extended timing advance								False				False				4571



				A.2/38				Support of SoLSA								False				False				4574



				A.2/39				Audible Indication of Service Tones								False				False				4576



				A.2/40				Autocalling_Cause 27 Implemented in Cat 3								False				False				4578



				A.2/41				Support of GPRS								True				False				4580



				A.2/42				Support of EGPRS								True				False				4581



				A.2/43				Support of GPRS Encryption								True				False				4583



				A.2/44				Control of Supplementary Services								True				False				4586



				A.2/45				Short message								True				False				4588



				A.2/46				Emergency calls capabilities								True				False				4590



				A.2/47				GPRS operation mode class A								False				False				4592



				A.2/48				GPRS operation mode class B								True				False				4595



				A.2/49				GPRS operation mode class C								False				False				4597



				A.2/50				MS supporting SMS over GPRS								True				False				4599



				A.2/52				Void								True				False				4601



				A.2/53				Support of ECSD								False				False				4604



				A.2/54				GPRS test mode A								True				False				4606



				A.2/55				GPRS test mode B								True				False				4608



				A.2/56				EGPRS test mode								True				False				4611



				A.2/57				Support of MS-Assisted E-OTD								False				False				4613



				A.2/58				Non-zero value of Non_DRX_Timer								True				False				4615



				A.2/59				Support of MS-Based A-GPS L1 C/A								False				False				4618



				A.2/60				Support of MS-Assisted A-GPS L1 C/A								False				False				4620



				A.2/61				Void								False				False				4622



				A.2/62				Support of DTM/GPRS								True				False				4625



				A.2/63				Support MS Assisted EOTD Performance for GMSK								False				False				4630



				A.2/64				Support MS Assisted EOTD Performance for 8PSK								False				False				4628



				A.2/65				Support of EGPRS Packet Access enhancement								True				False				4632



				A.2/66				Void								True				False				4634



				A.2/67				Support of MT SMS over GPRS								True				False				4636



				A.2/68				Void								True				False				4640



				A.2/69				Support of DTM/EGPRS								True				False				4638



				A.2/70				Support of Extended dynamic allocation								True				False				4641



				A.2/71				Support of GAN A/Gb mode								False				False				4644



				A.2/72				Support of GERAN FEATURE PACKAGE 1				Rel-4				True				False				20087



				A.2/73				Support of Encryption A5/3				Rel-6				True				False				20086



				A.2/74				Support of Time Fine Assistance								False				False				29425



				A.2/75				Support of Encryption GEA2								True				False				29428



				A.2/76				Support of Encryption GEA3								True				False				29429



				A.2/77				Use of R99 Emergency numbers								True				False				29427



				A.2/78				Support of GERAN FEATURE PACKAGE 2								False				False				32524



				A.2/79				Support of GAN to UTRAN CS Handover								False				False				32522



				A.2/80				Support of UTRAN to GAN CS Handover								False				False				32521



				A.2/81				Support of Enhanced DTM CS								False				False				32531



				A.2/82				Support of PS Handover								True				False				43412



				A.2/83				Support of simultaneous CS and PS services in GAN								False				False				43415



				A.2/84				Support of Latency reductions								False				False				46990



				A.2/85				Support of Downlink Dual Carrier								False				False				47000



				A.2/86				Support of UEA2 and UIA2								True				False				47979



				A.2/87				Support of Encryption A5/4								False				False				47980



				A.2/88				Support of Encryption GEA4								False				False				47981



				A.2/89				Support of EGPRS2A								False				False				47983



				A.2/90				Support of EGPRS2B								False				False				47984



				A.2/91				eCall only equipment								False				False				47985



				A.2/92				eCall Support on MS								False				False				47986



				A.2/93				Support of DTM during Downlink Dual Carrier								False				False				50834



				A.2/94				Support of MS-Based A-GANSS								False				False				50909



				A.2/95				Support of MS-Assisted A-GANSS								False				False				50910



				A.2/96				Support for GLONASS								False				False				50906



				A.2/97				Support for Modernized GPS								False				False				50907



				A.2/98				Support for Galileo								False				False				50908



				A.2/99				Support of CS domain in GAN Iu mode								False				False				50837



				A.2/100				Support of PS domain in GAN Iu mode								False				False				50838



				A.2/101				Support of GAN Iu mode								False				False				50842



				A.2/102				Support of MS-Based E-OTD								False				False				53332



				A.2/103				Additional Positioning Capabilities								False				False				53333



				A.2/104				Ciphering Mode Setting Capability								True				False				53334



				A.2/105				Support of PS Handover to GAN								False				False				53335



				A.2/106				Support of Multiple TBFs								False				False				53336



				A.2/107				Void								True				False				53337



				A.2/108				Support of
  Extended RLC/MAC control message segmentation								True				False				53338



				A.2/109				Support of DTM
  Handover								False				False				53339



				A.2/110				Support of
  Flexible Timeslot Assignment								True				False				53340



				A.2/111				Support of RLC Non-persistent Mode								False				False				53341



				A.2/112				Support of E-UTRA
  CCN								False				False				53342



				A.2/113				Support of PS
  Handover to E-UTRA								False				False				53343



				A.2/114				Support of
  EGPRS2A Uplink								False				False				53344



				A.2/115				Support of
  EGPRS2A Downlink								False				False				53345



				A.2/116				Support of
  EGPRS2B Uplink								False				False				53346



				A.2/117				Support of
  EGPRS2B Downlink								False				False				53347



				A.2/118				Support of
  Indication of Upper Layer PDU Start Capability for RLC UM								False				False				53348



				A.2/119				Support of
  Enhanced Multiplexing for Single TBF								False				False				53349



				A.2/120				Support of
  Multiple TTI configurations								False				False				53350



				A.2/121				Support of VAMOS Type 1												False				60380



				A.2/122				Support of VAMOS Type 2												False				60381



				A.2/123				Support of EFTA												False				60382



				A.2/124				Support of Fast Downlink Frequency Switching Capability												False				72076



				A.2/125				eCall Only subscription support												False				72077



				A.2/126				Support of TIGHTER for speech and signalling channels												False				72078



				A.2/127				Support of TIGHTER for GPRS and EGPRS												False				72079



				A.2/128				Support of TIGHTER for EGPRS2												False				72080



				A.2/129				Support of DTR												False				79747



				A.2/130				Support of FANR capability												False				79748



				A.2/131				Support of Selective Ciphering of Downlink SACCH												False				82905



				A.2/132				Support of Priority based Reselection												False				82906



				A.2/133				Support of UTRA CSG Cells Reporting												False				82907



				A.2/134				Support of IPA capability												False				87730



				A.2/135				Support of Encryption GEA1												False				87731



				A.3/1				Telephony								True				False				4648



				A.3/2				Emergency Call								True				False				4650



				A.3/3				Short Message MT/PP								True				False				4652



				A.3/4				Short Message MO/PP								True				False				4654



				A.3/5				SMS Cell Broadcast								True				False				4656



				A.3/6				Teleservice Alternate Speech and G3 fax								False				False				4659



				A.3/7				Teleservice Automatic G3 fax								False				False				4662



				A.3/8				Voice Group Call Service (VGCS)								False				False				4664



				A.3/9				Voice Broadcast Service (VBS)								False				False				4667



				A.3/10				SMS description								True				False				4669



				A.4/1				Data circuit duplex async. 300 bit/s								False				False				4676



				A.4/2				Data circuit duplex async. 1 200 bit/s.								False				False				4678



				A.4/3				Data circuit duplex async. 1 200/75 bit/s.								False				False				4680



				A.4/4				Data circuit duplex async. 2 400 bit/s.								True				False				4682



				A.4/5				Data circuit duplex async. 4 800 bit/s.								True				False				4684



				A.4/6				Data circuit duplex async. 9 600 bit/s.								True				False				4686



				A.4/7				Data circuit duplex sync. 1 200 bit/s.								False				False				4688



				A.4/8				Data circuit duplex sync. 2 400 bit/s.								False				False				4690



				A.4/9				Data circuit duplex sync. 4 800 bit/s.								False				False				4692



				A.4/10				Data circuit duplex sync. 9 600 bit/s.								False				False				4694



				A.4/11				PAD Access 300 bit/s.								False				False				4696



				A.4/12				PAD Access 1 200 bit/s.								False				False				4698



				A.4/13				PAD Access 1 200/75 bits/s.								False				False				4701



				A.4/14				PAD Access 2 400 bit/s.								False				False				4703



				A.4/15				PAD Access 4 800 bit/s.								False				False				4706



				A.4/16				PAD Access 9 600 bit/s.								False				False				4708



				A.4/17				Packet Access 2 400 bit/s.								False				False				4710



				A.4/18				Packet Access 4 800 bit/s.								False				False				4713



				A.4/19				Packet Access 9 600 bit/s.								False				False				4714



				A.4/20				Alternate Speech/Data.								False				False				4716



				A.4/21				Speech Followed by Data.								False				False				4719



				A.4/22				GPRS								True				False				4725



				A.4/23				Bluetooth data rate								False				False				4726



				A.4/24				WLAN data rate								False				False				4728



				A.5/1				Calling Line Identification Presentation								True				False				4733



				A.5/2				Calling Line Identification Restriction								True				False				4736



				A.5/3				Connected Line Identification Presentation								True				False				4737



				A.5/4				Connected Line Identification Restriction								True				False				4739



				A.5/5				Call Forwarding Unconditional								True				False				4741



				A.5/6				Call Forwarding on Mobile Subscriber Busy								True				False				4742



				A.5/7				Call Forwarding on No Reply								True				False				4744



				A.5/8				Call Forwarding on Mobile Subscriber Not Reachable								True				False				4746



				A.5/9				Call Waiting								True				False				4747



				A.5/10				Call Hold								True				False				4749



				A.5/11				Multi Party Service								True				False				4751



				A.5/12				Closed User Group								True				False				4753



				A.5/13				Advice of Charge (Information)								False				False				4755



				A.5/14				Advice of Charge (Charging)								False				False				4758



				A.5/15				Barring of All Outgoing Calls								True				False				4759



				A.5/16				Barring of Outgoing International Calls								True				False				4761



				A.5/17				Barring of Outgoing International Calls except those directed to the Home PLMN Country								True				False				4763



				A.5/18				Barring of All Incoming Calls								True				False				4764



				A.5/19				Barring of Incoming Calls when Roaming Outside the Home PLMN Country								True				False				4767



				A.5/20				Unstructured SS Data								True				False				4769



				A.5/21				Enhanced Multi Level Precedence and Pre emption service (eMLPP)								False				False				4772



				A.5/22				Call Deflection								True				False				4774



				A.5/23				User-to-User signalling								False				False				4776



				A.5/24				Explicit Call Transfer								True				False				4778



				A.5/25				Implicit UUS1								False				False				4780



				A.5/26				Sending of implicit UUS1 in the ALERTING message								False				False				4782



				A.5/27				Sending of implicit UUS1 in the CONNECT message								False				False				4784



				A.5/28				Follow Me								False				False				4787



				A.5/29				User-to-Dispatcher Information								False				False				4789



				A.5/30				Compressed User-to-Dispatcher								False				False				4791



				A.5/31				Completion of Calls to Busy SS								False				False				4793



				A.5/32				Completion of Calls to Busy Requests								False				False				4795



				A.5/33				Support of Private Numbering Plan SS								False				False				4797



				A.5/34				Support of Private Numbering Plan, Numbering Plans								False				False				4799



				A.5/35				Name Identification SS								False				False				4800



				A.5/36				Void												False				72081



				A.5/37				Support of MO-LR request for a position estimate								False				False				39668



				A.5/38				Support of MO-LR request for transfer to 3rd party								False				False				39671



				A.5/39				Support of MT-LR LCS Privacy and Notification								False				False				41947



				A.5/40				Support of MO-LR request for assistance data								False				False				43413



				A.6/1				Bearer Service 21(20) .. 26, unrestricted digital information transfer capability.								True				False				4830



				A.6/2				Bearer Service 21(20) .. 26, 3.1 kHz audio ex-PLMN information transfer capability.								True				False				4832



				A.6/3				Bearer Service 31(30) .. 34, unrestricted digital information transfer capability; Non-X.32 Cases (BS 31 .. BS 34).								False				False				4833



				A.6/4				Bearer Service 31(30) .. 34, unrestricted digital information transfer capability; X.32 Cases.								False				False				4834



				A.6/5				Bearer Service 31(30) .. 34, 3.1 kHz audio ex-PLMN information transfer capability; Non-X.32 Cases.								False				False				4837



				A.6/6				Bearer Service 31(30) .. 34, 3.1 kHz audio ex-PLMN information transfer capability; X.32 Cases.								False				False				4839



				A.6/7				Bearer Service 41(40)..46, PAD Access Asynchronous.								False				False				4840



				A.6/8				Bearer Service 51(50)..53, Data Packet Duplex Synchronous.								False				False				4842



				A.6/9				Bearer Service 61, Alternate Speech/Data, 'Speech'.								False				False				4844



				A.6/10				Bearer Service 61, Alternate Speech/Data, .3.1 kHz audio ex-PLMN information transfer capability; Asynchronous.								False				False				4845



				A.6/11				Bearer Service 61, Alternate Speech/Data, .3.1 kHz audio ex-PLMN information transfer capability; Synchronous.								False				False				4847



				A.6/12				Bearer Service 81, Speech followed by Data, 'Speech'.								False				False				4849



				A.6/13				Bearer Service 81, Speech followed by Data, .3.1 kHz audio ex-PLMN information transfer capability; Asynchronous.								False				False				4851



				A.6/14				Bearer Service 81, Speech followed by Data, .3.1 kHz audio ex-PLMN information transfer capability; Synchronous.								False				False				4853



				A.6/15				Teleservice 11..12, Speech.								True				False				4854



				A.6/16				Teleservice 61, Alternate Speech and Facsimile group 3; 'Speech'.								False				False				4855



				A.6/17				Teleservice 61, Alternate Speech and Facsimile group 3; Facsimile group 3.								False				False				4856



				A.6/18				Teleservice 62,Automatic Facsimile group 3								False				False				4857



				A.7/1				Signalling Access Protocol (SAP)								I.440				False				4803



				A.7/2				Connection Element (CE)								NT,bothNT,T,bothT				False				4805



				A.7/3				User Info Layer 2 Protocol (UIL2P)								Supported				False				4807



				A.7/4				Number of Data Bits(NDB)								8_bits				False				4810



				A.7/5				Parity Information (NPB)								none				False				4812



				A.7/6				Number of Stop Bits (NSB)								1_bit				False				4814



				A.7/7				Radio Channel Requirement (RCR)								FR				False				4815



				A.7/8				Intermediate Rate (IR)								8kbps,16kbps				False				4816



				A.7/9				User Rate (UR)								2.4,4.8,9.6				False				4817



				A.7/10				Fixed Network User Rate (FNUR)								Not_supported				False				4818



				A.7/10a				All allowed combinations								False				False				4858



				A.7/11				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4819



				A.7/12				User Initiated Modification Indication (UIMI)								Not_supported				False				4820



				A.7/13				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4821



				A.8/1				Signalling Access Protocol (SAP)								I.440				False				4822



				A.8/2				Connection Element (CE)								NT,bothNT,T,bothT				False				4824



				A.8/3				User Info Layer 2 Protocol (UIL2P)								Supported				False				4826



				A.8/4				Number of Data Bits (NDB)								8_bits				False				4828



				A.8/5				Parity Information (NPB)								none				False				4829



				A.8/6				Number of Stop Bits (NSB)								1_bit				False				4831



				A.8/7				Radio Channel Requirement (RCR)								FR				False				4835



				A.8/8				Intermediate Rate (IR)								8kbps,16kbps				False				4836



				A.8/9				User Rate (UR)								2.4,4.8,9.6				False				4838



				A.8/10				Modem Type (MT)								V.22bis,V26ter,V32,auto				False				4841



				A.8/11				Fixed Network User Rate (FNUR)								Not_supported				False				4843



				A.8/11a				All allowed combinations								False				False				4860



				A.8/12				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4846



				A.8/13				Acceptable channel codings (ACC)								Not_supported				False				4848



				A.8/14				User Initiated Modification Indication (UIMI)								Not_supported				False				4850



				A.8/15				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4852



				A.9/1				Signalling Access Protocol (SAP).								Not_supported				False				4859



				A.9/2				Radio Channel Requirement (RCR).								Not_supported				False				4861



				A.9/3				Intermediate Rate (IR).								Not_supported				False				4862



				A.9/4				User Rate (UR).								Not_supported				False				4864



				A.9/5				Fixed Network User Rate (FNUR)								Not_supported				False				4865



				A.9/5a				all allowed combinations												False				4872



				A.9/6				Acceptable channel codings (ACC)								Not_supported				False				4867



				A.9/7				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4869



				A.10/1				Radio Channel Requirement (RCR)								Not_supported				False				4863



				A.10/2				Intermediate Rate (IR)								Not_supported				False				4866



				A.10/3				User Rate (UR)								Not_supported				False				4868



				A.10/4				User Info Layer 2 Protocol (UIL2P)								Not_supported				False				4870



				A.10/4a				All allowed combinations												False				4883



				A.10/5				Rate Adaptation (RA)								Not_supported				False				4871



				A.10/6				Fixed Network User Rate (FNUR)								Not_supported				False				4873



				A.10/7				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4875



				A.10/8				User Initiated Modification Indication (UIMI)								Not_supported				False				4877



				A.10/9				Acceptable channel codings (ACC)								Not_supported				False				4878



				A.10/10				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4880



				A.10a/1				Signalling Access Protocol (SAP).								Not_supported				False				5110



				A.10a/2				Fixed Network User Rate (FNUR)								Not_supported				False				5111



				A.10a/3				all allowed combinations according to 3GPP TS 07.01 B.1.3.1.4 (3GPP TS 27.001) implemented (if not, provide detailed description).												False				5112



				A.10b/1				Signalling Access Protocol (SAP)								Not_supported				False				4886



				A.10b/2				Fixed Network User Rate (FNUR)								Not_supported				False				4888



				A.10b/3				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4889



				A.10b/4				all allowed combinations according to 3GPP TS 07.01 B.1.3.1.5 (3GPP TS 27.001) implemented (if not, provide detailed description).												False				5113



				A.11/1				Radio Channel Requirement (RCR).								Not_supported				False				4874



				A.11/2				Intermediate Rate (IR).								Not_supported				False				4876



				A.11/3				User Rate (UR).								Not_supported				False				4879



				A.11/4				Modem Type (MT).								Not_supported				False				4881



				A.11/5				Other Modem Type (OMT)								Not_supported				False				4882



				A.11/5a				all allowed combinations												False				4890



				A.11/6				Fixed Network User Rate (FNUR)								Not_supported				False				4884



				A.11/7				Acceptable channel codings (ACC)								Not_supported				False				4885



				A.11/8				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4887



				A.12/1				Connection Element (CE)								Not_supported				False				4891



				A.12/2				Radio Channel Requirement (RCR)								Not_supported				False				4892



				A.12/3				Intermediate Rate (IR)								Not_supported				False				4894



				A.12/4				User Rate (UR)								Not_supported				False				4896



				A.12/5				Modem Type (MT)								Not_supported				False				4898



				A.12/6				Other Modem Type (OMT)								Not_supported				False				4900



				A.12/6a				All allowed combinations												False				4913



				A.12/7				Fixed Network User Rate (FNUR)								Not_supported				False				4903



				A.12/8				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4905



				A.12/9				Acceptable channel codings (ACC)								Not_supported				False				4907



				A.12/10				User Initiated Modification Indication (UIMI)								Not_supported				False				4909



				A.12/11				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4911



				A.13/1				Connection Element (CE).								Not_supported				False				4893



				A.13/2				User Info Layer 2 Protocol (UIL2P).								Not_supported				False				4895



				A.13/3				Maximum number of Traffic Channels (MaxNumTCH)								False				False				4915



				A.13/3				Number of Data Bits(NDB).												False				4897



				A.13/4				Parity Information (NPB).								Not_supported				False				4899



				A.13/5				Number of Stop Bits (NSB).								Not_supported				False				4901



				A.13/6				Radio Channel Requirement (RCR).								Not_supported				False				4902



				A.13/7				Intermediate Rate (IR).								Not_supported				False				4904



				A.13/8				User Rate (UR).								Not_supported				False				4906



				A.13/9				Fixed Network User Rate (FNUR)								Not_supported				False				4908



				A.13/9a				all allowed combinations												False				4917



				A.13/10				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4910



				A.13/11				Acceptable channel codings (ACC)								Not_supported				False				4912



				A.13/12				User Initiated Modification Indication (UIMI)								Not_supported				False				4914



				A.13/13				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				5109



				A.14/1				Radio Channel Requirement (RCR)								Not_supported				False				4916



				A.14/2				Intermediate Rate (IR)								Not_supported				False				4918



				A.14/3				User Rate (UR)								Not_supported				False				4920



				A.14/4				Fixed Network User Rate (FNUR)								Not_supported				False				4922



				A.14/4a				All allowed combinations												False				4934



				A.14/5				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4925



				A.14/6				Acceptable channel codings (ACC)								Not_supported				False				4927



				A.14/7				User Initiated Modification Indication (UIMI)								Not_supported				False				4930



				A.14/8				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4931



				A.15/1				Radio Channel Requirement (RCR).								Not_supported				False				4919



				A.16/1				Connection Element (CE).								Not_supported				False				4921



				A.16/2				User Info Layer 2 Protocol (UIL2P).								Not_supported				False				4923



				A.16/3				Number of Data Bits (NDB).								Not_supported				False				4924



				A.16/4				Parity Information (NPB).								Not_supported				False				4926



				A.16/5				Number of Stop Bits (NSB).								Not_supported				False				4928



				A.16/6				Radio Channel Requirement (RCR).								Not_supported				False				4929



				A.16/7				Intermediate Rate (IR).								Not_supported				False				4932



				A.16/8				User Rate (UR).								Not_supported				False				4933



				A.16/9				Modem Type (MT).								Not_supported				False				4935



				A.16/10				all allowed combinations												False				4936



				A.17/1				Radio Channel Requirement (RCR)								Not_supported				False				4937



				A.17/2				Intermediate Rate (IR)								Not_supported				False				4938



				A.17/3				User Rate (UR)								Not_supported				False				4940



				A.17/4				Modem Type (MT)								Not_supported				False				4943



				A.17/5				All allowed combinations												False				4946



				A.18/1				Radio Channel Requirement (RCR).								Not_supported				False				4939



				A.19/1				Connection Element (CE).								Not_supported				False				4941



				A.19/2				User Info Layer 2 Protocol (UIL2P).								Not_supported				False				4942



				A.19/3				Number of Data Bits(NDB).								Not_supported				False				4944



				A.19/4				Parity Information (NPB).								Not_supported				False				4945



				A.19/5				Number of Stop Bits (NSB).								Not_supported				False				4948



				A.19/6				Radio Channel Requirement (RCR).								Not_supported				False				4947



				A.19/7				Intermediate Rate (IR).								Not_supported				False				4950



				A.19/8				User Rate (UR).								Not_supported				False				4952



				A.19/9				Modem Type (MT).								Not_supported				False				4953



				A.19/10				all allowed combinations												False				4955



				A.20/1				Radio Channel Requirement (RCR)								Not_supported				False				4949



				A.20/2				Intermediate Rate (IR)								Not_supported				False				4951



				A.20/3				User Rate (UR)								Not_supported				False				4954



				A.20/4				Modem Type (MT)								Not_supported				False				4956



				A.20/5				All allowed combinations												False				4958



				A.21/1				Radio Channel Requirement (RCR).								dualFR				False				4957



				A.22/1				Radio Channel Requirement (RCR).								Not_supported				False				4959



				A.23/1				Connection Element (CE)								Not_supported				False				4960



				A.23/2				User Info Layer 2 Protocol (UIL2P)								Not_supported				False				4962



				A.23/3				Intermediate Rate (IR)								Not_supported				False				4965



				A.23/4				User Rate (UR)								Not_supported				False				4967



				A.23/5				All allowed combinations												False				4969



				A.24/1				Connection Element (CE).								Not_supported				False				4961



				A.24/2				User Info Layer 2 Protocol (UIL2P).								Not_supported				False				4963



				A.24/3				Intermediate Rate (IR).								Not_supported				False				4964



				A.24/4				User Rate (UR).								Not_supported				False				4966



				A.24/5				all allowed combinations												False				4968



				A.25/1				at least one half rate service.								True				False				4972



				A.25/2				Speech supported for Full rate version 1 (GSM FR).								True				False				4974



				A.25/3				Speech supported for Half rate version 1 (GSM HR).								True				False				4976



				A.25/4				at least one data service.								True				False				4978



				A.25/5				at least one full rate data service.								True				False				4980



				A.25/6				at least one half rate data service.								False				False				4982



				A.25/7				at least one non transparent data service.								True				False				4983



				A.25/8				at least one transparent data service.								True				False				4985



				A.25/9				only transparent data service								False				False				4986



				A.25/10				at least one asynchronous data service.								True				False				4989



				A.25/11				at least one asynchronous non transparent data service.								True				False				4991



				A.25/12				2.4 k full rate data mode.								True				False				4992



				A.25/13				2.4 k half rate data mode.								False				False				4994



				A.25/14				4.8 k full rate data mode.								True				False				4995



				A.25/15				4.8 k half rate data mode.								False				False				4997



				A.25/16				9.6 k full rate data mode.								True				False				4998



				A.25/17				non transparent service with full rate channel at a user rate of 4.8 kbit/s.								True				False				5000



				A.25/18				at least one bearer capability.								True				False				5002



				A.25/19				at least one MT circuit switched basic service.								True				False				5004



				A.25/20				at least one MO circuit switched basic service.								True				False				5005



				A.25/21				only SDCCH.								False				False				5007



				A.25/22				at least one service on traffic channel supported								True				False				5009



				A.25/23				dual rate ratio channel types (no relation to supported speech codecs).								True				False				5010



				A.25/24				only full rate radio channel type (no relation to supported speech codecs).								False				False				5012



				A.25/25				at least one teleservice.								True				False				5013



				A.25/26				CC protocol for at least one BC.								True				False				5015



				A.25/27				only circuit switched basic service supported by the mobile is emergency call.								False				False				5017



				A.25/28				Fax Error Correction Mode.								False				False				5018



				A.25/29				at least one supplementary service.								True				False				5020



				A.25/30				non call related supplementary service.								True				False				5022



				A.25/31				at least one short message service.								True				False				5023



				A.25/32				(SMS) reply procedure.								True				False				5025



				A.25/33				replace SMS.								True				False				5027



				A.25/34				display of received SMS.								True				False				5028



				A.25/35				SMS status report capabilities.								True				False				5031



				A.25/36				Storing of short messages in the SIM.								True				False				5033



				A.25/37				Storing of short messages in the ME.								False				False				5035



				A.25/38				detach on power down.								True				False				5036



				A.25/39				detach on SIM remove.								True				False				5038



				A.25/40				SIM removable without power down.								True				False				5040



				A.25/41				ID 1 SIM.								False				False				5041



				A.25/42				Plug-In SIM.								True				False				5043



				A.25/43				Disable PIN feature.								True				False				5045



				A.25/44				PIN2 feature.								True				False				5046



				A.25/45				Feature requiring entry of PIN2.								True				False				5048



				A.25/46				Chars 0 9, *, # supported								True				False				5049



				A.25/47				A, B, C, D chars. supported								True				False				5050



				A.25/48				automatically enter automatic selection of PLMN mode.								True				False				5052



				A.25/49				alerting indication to the user.								True				False				5054



				A.25/50				Appl. Layer is always running.								False				False				5055



				A.25/51				Immediate connect supported for all circuit switched basic services.								False				False				5057



				A.25/52				In-Call modification.								True				False				5058



				A.25/53				follow-on request procedure.								True				False				5060



				A.25/54				refusal of call.								True				False				5062



				A.25/55				RF amplification.								False				False				5064



				A.25/56				Number of B-party number for autocalling is greater than the number of entries in the blacklist.								False				False				5065



				A.25/57				Handset MS supporting speech.								False				False				5067



				A.25/58				MT2 Configuration.								True				False				5069



				A.25/59				MT2 Configuration or any other possibility to send data over Um interface.								True				False				5070



				A.25/60				Permanent Antenna Connector.								True				False				5072



				A.25/61				Pseudo-synchronized handover supported.								False				False				5074



				A.25/62				5V only SIM/ME interface.								False				False				5076



				A.25/63				3V only SIM/ME interface.								False				False				5077



				A.25/64				3V/5V SIM/ME interface.								False				False				5078



				A.25/65				Speech supported for Full rate version 2 (GSM EFR).								True				False				5079



				A.25/66a				RLP supports non default parameters								True				False				4970



				A.25/66b				Support of listening to voice broadcast calls (VBS listening)								False				False				4971



				A.25/67				Support of originating voice broadcast call (VBS originating)								False				False				4973



				A.25/68				Support of listening to voice group calls (VGCS listening)								False				False				4975



				A.25/69				Support of talking in voice group calls (VGCS talking)								False				False				4977



				A.25/70				Support of originating voice group call (VGCS originating)								False				False				4979



				A.25/71				Support reduced NCH monitoring								False				False				4981



				A.25/72				14.4 k data mode								False				False				4984



				A.25/73				Implementation of cause number 27 of busy autocalling in category 2								True				False				4987



				A.25/74				Implementation of cause number 27 of busy autocalling in category 3								False				False				4988



				A.25/75				VOID								False				False				4990



				A.25/76				Artificial ear type 1								False				False				4993



				A.25/77				Artificial ear type 3.2, Low leak option								False				False				4996



				A.25/78				Artificial ear type 3.4								False				False				4999



				A.25/79				Speech supported for Full rate version 3 (FR AMR)								True				False				5001



				A.25/80				NCH monitoring in group receive mode								False				False				5003



				A.25/81				NCH monitoring in group transmit mode								False				False				5006



				A.25/82				NCH monitoring in dedicated mode								False				False				5008



				A.25/83				Support of one PDP context activation								True				False				5011



				A.25/84				Support of more than one PDP context activation								True				False				5014



				A.25/85				Support of more than one PDP context activation simultaneously on the same SAPI								True				False				5016



				A.25/86				Support of GPRS data compression								False				False				5019



				A.25/87				Support of GPRS header compression								True				False				5021



				A.25/88				Support of Network requested PDP context activation								False				False				5024



				A.25/89				Support for user settings of minimum QoS								True				False				5026



				A.25/90				Automatic GPRS attach procedure at switch-on/power-on								True				False				5029



				A.25/91				MMI controlled attach/detach procedures for non-GPRS services								True				False				5030



				A.25/92				Automatic attach procedure when MS identity cannot derived by the network								True				False				5032



				A.25/93				Automatic MM IMSI attach procedure at switch-on/power-on								True				False				5034



				A.25/94				Support of SIM Application Toolkit								True				False				5037



				A.25/95				1,8V only SIM/ME interface								False				False				5039



				A.25/96				1,8V/3V SIM/ME interface								True				False				5042



				A.25/97				Multiple SM MO/PP on same RR link								False				False				5044



				A.25/98				Support of stored list cell selection								True				False				5047



				A.25/99				At least one service not support immediate connection								True				False				5051



				A.25/102				EFR_EmgCallSetup message contains the bearer capability								True				False				5053



				A.25/103				Support of MonitorPCH_GroupTransmitMode								False				False				5056



				A.25/104				Integral_Antenna								False				False				5059



				A.25/105				User requested combined GPRS and non-GPRS detached without powering off								True				False				5061



				A.25/106				User requested non-GPRS detached								True				False				5063



				A.25/107				Artificial ear type 3.2, High leak option								False				False				5066



				A.25/108				Artificial ear type 3.3								False				False				5068



				A.25/109				Support of Multiple SMS								True				False				5071



				A.25/110				Cell Reselection after T3184 Expiry								False				False				5073



				A.25/111				GPRS attach attempted automatically due to outstanding request								True				False				5075



				A.25/112				Speech supported for Half rate version 3 (HR AMR)								True				False				5080



				A.25/113				AMR LoopBack Modes								True				False				5081



				A.25/114				TTY services								True				False				5082



				A.25/115				Support of Secondary PDP Context Activation								False				False				5083



				A.25/116				Support of MO SMS Concatenation								True				False				5084



				A.25/117				Support of MT SMS Concatenation								True				False				5086



				A.25/118				NITZ Supported								True				False				5088



				A.25/119				R97/98 MS Use of DST (Daylight Saving Time)								True				False				5090



				A.25/120				Void												False				5092



				A.25/121				Re-attach automatically when the network commands a detach with no cause value								False				False				5095



				A.25/122				Support of GPRS header compression algoritm type RFC 1144								True				False				5097



				A.25/123				Support of GPRS header compression algoritm type RFC 2507								True				False				5099



				A.25/124				Support of ROHC algoritm type RFC 3241								False				False				5100



				A.25/125				Support of ROHC algoritm type RFC 3242								False				False				5101



				A.25/126				Support of ROHC algorithm type RFC 3408								False				False				5102



				A.25/127				Support of of ROHC algorithm type RFC 3095								False				False				5104



				A.25/128				The way to trigger transferring of new user data in a different PDP context while an uplink transfer is in progress								False				False				5107



				A.25/129				Support of DARP phase 1								True				False				5108



				A.25/130				Support of Card Application								True				False				5106



				A.25/131				Support of GSM speech half rate version 6 (O-TCH/AHS)								False				False				5105



				A.25/132				MS with improved receiver performance								True				False				5103



				A.25/133				Support of GSM speech full rate version 4 (O-TCH/WFS)								False				False				5995



				A.25/134				Verification for correct repetition of new password								False				False				5997



				A.25/135				MS using reduced interslot dynamic range in multislot configurations								False				False				5999



				A.25/136				Support of GSM speech Half rate version 4 (O-TCH/WHS)				Rel 5				False				False				17555



				A.25/137				Support of GSM Speech Full Rate Version 5 (TCH/WFS)								True				False				20085



				A.25/138				Support of overwriting the existing Class 2 SMS								True				False				27605



				A.25/139				Support of Repeated SACCH								True				True				29420



				A.25/140				Support for a method for resetting stored A-GPS assistance data								False				False				29424



				A.25/141				Support of DARP phase 2								False				False				32518



				A.25/142				Support of Rel-4 acoustic implementation								False				False				32523



				A.25/143				MS with no components having RF performance sensitive to vibration condition during testing								True				False				32525



				A.25/144				Use of NITZ Full Name								True				False				32526



				A.25/145				Use of NITZ Short Name								False				False				32527



				A.25/146				Use of NITZ Universal Time								True				False				32528



				A.25/147				Use of NITZ Local Time Zone								True				False				32529



				A.25/148				MS using a temporary antenna connector								False				False				41948



				A.25/149				Support of Repeated FACCH								True				True				43414



				A.25/150				Support of HATS								False				False				46991



				A.25/151				Controlled Early Classmark Sending								True				False				51469



				A.25/152				SS Screening Indicator								00				False				51470



				A.25/153				VBS notification reception								False				False				51471



				A.25/154				VGCS notification reception								False				False				51472



				A.25/155				Classmark 3 options available								True				False				51473



				A.25/156				LCS VA Capability								False				False				51474



				A.25/157				UCS2 treatment								True				False				51475



				A.25/158				CM Service Prompt								False				False				51476



				A.25/159				Extended Measurement Capability								False				False				51477



				A.25/160				SMS_VALUE (Switch-Measure-Switch)								0000				False				51478



				A.25/161				SM_VALUE (Switch-Measure)								0000				False				51479



				A.25/162				Priority Based Cell Reselection								False				False				50911



				A.25/163				Offset required								False				False				51480



				A.25/164				E-UTRA Measurement and Reporting support								False				False				51481



				A.25/165				Support of public basic MMI strings to change/unblock PIN								True				False				51482



				A.25/166				UMTS AKA capable								True				False				51483



				A.25/167				Support for a method for resetting stored A-GNSS assistance data												False				60384



				A.25/168				L2 fill bits randomisation in uplink												True				62056



				A.25.1/1				AMR C/I normalization factor ( AFS GSM 900) (units: dB)								False				False				5085



				A.25.1/2				Loop C delay Full Rate (round trip delay, in number of TDMA frames)								True				False				5087



				A.25.1/3				AMR C/I normalization factors (AFS, Improved RX performance) GSM 90012 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								False				False				5089



				A.25.1/4				AMR C/I normalization factors (AHS, Improved RX performance) GSM 900 10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								False				False				5091



				A.25.1/5				O-TCH/F C/I normalisation factor (GSM 900)								False				False				27606



				A.25.1/6				Loop C delay Half rate (round trip delay, in number of TDMA frames)								True				False				32520



				A.25.1/7				Averaging time Tav This time is the time between the first and the last measurement sample taken on one carrier during one averaging period when measurering received signal strength								True				False				32530



				A.25.1/8				TCH/WFS C/I normalisation factor (GSM 900) (units: dB)								False				False				47940



				A.25.1/9				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance) GSM900  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9 (units: dB)								False				False				47941



				A.25.1/10				MS LCS Notification timeout timer (units: seconds)								False				False				47942



				A.25.1/11				AMR C/I normalization factor ( AFS GSM 850 ) (units: dB)								False				False				47943



				A.25.1/12				AMR C/I normalization factor ( AFS GSM 700)(units: dB)								False				False				47944



				A.25.1/13				AMR C/I normalization factor ( AFS GSM 450)(units: dB)								False				False				47945



				A.25.1/14				AMR C/I normalization factor ( AFS DCS 1800)(units: dB)								False				False				47946



				A.25.1/15				AMR C/I normalization factor ( AFS PCS 1900)(units: dB)								False				False				47947



				A.25.1/16				AMR C/I normalization factor ( AHS GSM 900 )(units: dB)								False				False				47948



				A.25.1/17				AMR C/I normalization factor ( AHS GSM 850 )(units: dB)								False				False				47949



				A.25.1/18				AMR C/I normalization factor ( AHS GSM 700)(units: dB)								False				False				47950



				A.25.1/19				AMR C/I normalization factor ( AHS GSM 450)(units: dB)								False				False				47951



				A.25.1/20				AMR C/I normalization factor ( AHS DCS 1800)(units: dB)								False				False				47952



				A.25.1/21				AMR C/I normalization factor (AHS PCS 1900)(units: dB)								False				False				47953



				A.25.1/22				AMR C/I normalization factors (AFS, Improved RX performance) GSM 850  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								True				False				47954



				A.25.1/23				AMR C/I normalization factors (AFS, Improved RX performance) GSM 700  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								False				False				47955



				A.25.1/24				AMR C/I normalization factors (AFS, Improved RX performance) GSM 450  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								False				False				47956



				A.25.1/25				AMR C/I normalization factors (AFS, Improved RX performance, DCS 1800)  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								False				False				47957



				A.25.1/26				AMR C/I normalization factors (AFS, Improved RX performance, PCS 1900)  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								True				False				47958



				A.25.1/27				AMR C/I normalization factors (AHS, Improved RX performance, GSM 850)  10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								True				False				47959



				A.25.1/28				AMR C/I normalization factors (AHS, Improved RX performance, GSM 700)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								False				False				47960



				A.25.1/29				AMR C/I normalization factors (AHS, Improved RX performance, GSM 450)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								False				False				47961



				A.25.1/30				AMR C/I normalization factors (AHS, Improved RX performance, DCS 1800)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								False				False				47962



				A.25.1/31				AMR C/I normalization factors (AHS, Improved RX performance, PCS 1900)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								True				False				47963



				A.25.1/32				O-TCH/F C/I normalisation factor(GSM 850)(units: dB)								False				False				47964



				A.25.1/33				O-TCH/F C/I normalisation factor(GSM 700)(units: dB)								False				False				47965



				A.25.1/34				O-TCH/F C/I normalisation factor(GSM 450)(units: dB)								False				False				47966



				A.25.1/35				O-TCH/F C/I normalisation factor(DCS 1800)(units: dB)								False				False				47967



				A.25.1/36				O-TCH/F C/I normalisation factor(PCS 1900)(units: dB)								False				False				47968



				A.25.1/37				TCH/WFS C/I normalisation factor(GSM 850)(units: dB)								False				False				47969



				A.25.1/38				TCH/WFS C/I normalisation factor(GSM 700)(units: dB)								False				False				47970



				A.25.1/39				TCH/WFS C/I normalisation factor(GSM 450)(units: dB)								False				False				47971



				A.25.1/40				TCH/WFS C/I normalisation factor(DCS 1800)(units: dB)								False				False				47972



				A.25.1/41				TCH/WFS C/I normalisation factor(PCS 1900)(units: dB)								False				False				47973



				A.25.1/42				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM850)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)								True				False				47974



				A.25.1/43				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM700)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)								False				False				47975



				A.25.1/44				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM450)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)								False				False				47976



				A.25.1/45				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, DCS1800)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)								False				False				47977



				A.25.1/46				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, PCS1900)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)								True				False				47978



				A.27/1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				5093



				A.27/2				Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				5094



				A.27/3				Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				5096



				A.27/4				Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				5098











						2013-06-21T17:23:44+0200


			José De La Plaza Fernández
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Elaboration date .................................... : 2013-06-21 
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Final HW version................................... : 0 
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Features.................................................. : - 
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Address .................................................. : Via Stazione di Prosecco 5/b 
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Telephone / Fax ..................................... : +39 0404192111 / +39 0404192383 
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Test samples supplier .......................... : Same as applicant 



Manufacturer ...................................... : Same as applicant 



Test method requested ........................ : Selected test cases according to Appendix A 



Certification Criteria .............................. : Leading document for testing on FDD II, FDD IV and FDD V Bands: North 
America Permanent Reference Document NAPRD.03 v5.14.  



Leading document for testing on FDD I, FDD III and FDD VIII Bands: 
Global Certification Forum Certification Criteria, GCF CC. v5.14 



Standard ................................................. : 3GPP TS 34.121-1 v10.3.0 
3GPP TS 34.123-1 v10.3.0 
 



Test procedure ...................................... : PEMV003: 2G/3G/LTE RF Conformance Testing. 
PEMV004: 2G/3G/LTE Protocol Conformance Testing. 
PEMV006: Temperature and Humidity Testing Control 



Additional Reference Documents ......... : NA 
 



Non-standardized test method ............... : NA 



Report template No.............................. : FDT08_13#FMV002_10 



IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, except in full, without the previous written 
permission of AT4 wireless. 



 











 



Report No: (NIE) 38138RMV.006  Page 3 of 28 21/06/2013 
 



 
 
 



INDEX 
 



INDEX .................................................................................................................................................. 3 



Competences and guarantees ................................................................................................................ 4 



General conditions ................................................................................................................................ 4 



Uncertainty............................................................................................................................................ 4 



Usage of samples................................................................................................................................... 5 



Testing period ....................................................................................................................................... 5 



Environmental conditions ..................................................................................................................... 6 



Summary ............................................................................................................................................... 6 



Remarks and comments ........................................................................................................................ 6 



Testing verdicts ..................................................................................................................................... 7 



APPENDIX A: Test result .................................................................................................................... 8 



Summary of Test Results ...................................................................................................................... 9 



Test Results ......................................................................................................................................... 10 



APPENDIX B: Test Systems .............................................................................................................. 15 



Test System uncertainties ................................................................................................................... 21 



APPENDIX C:ICS/TABLES OF OPTIONAL FEATURES.............................................................. 24 



APPENDIX D: Photographs ............................................................................................................... 26 











 



Report No: (NIE) 38138RMV.006  Page 4 of 28 21/06/2013 
 



 



Competences and guarantees 



AT4 wireless is a testing laboratory accredited by the National Accreditation Body (ENAC -Entidad Nacional de 
Acreditación), to perform the tests indicated in the Certificate No. 51 /LE 1172. 



AT4 wireless is a testing laboratory competent to carry out the tests described in this report. 



In order to assure the traceability to other national and international laboratories, AT4 wireless has a calibration 
and maintenance programme for its measurement equipment according to the ISO 17025. 



AT4 wireless guarantees the reliability of the data presented in this report, which is the result of the 
measurements and the tests performed to the item under test on the date and under the conditions stated on the 
report and, it is based on the knowledge and technical facilities available at AT4 wireless at the time of 
performance of the test. 



AT4 wireless is liable to the client for the maintenance of the confidentiality of all information related to the item 
under test and the results of the test.  



AT4 wireless issues the two following types of UMTS Test Reports: 



Full UMTS Test Report: This Test Report contains within Appendix A a list of ALL test cases referenced 
in the corresponding Certification Criteria Leading documents. Full UMTS Test Reports contain a testing 
conclusion in Summary chapter. 



Partial UMTS Test Report: This Test Report contains within Appendix A a subset of test cases requested 
by the customer and/or what is deemed necessary by AT4 wireless after a review to a product with 
respect to modification. Partial UMTS Test Reports do not contain a testing conclusion in Summary 
chapter. 



 



General conditions 



1. This report is only referred to the item that has undergone the test. 



2. This report does not constitute or imply on its own an approval of the product by the Certification 
Bodies or competent Authorities. 



3. This document is only valid if complete; no partial reproduction can be made without previous 
written permission of AT4 wireless. 



4. This test report cannot be used partially or in full for publicity and/or promotional purposes without 
previous written permission of AT4 wireless and the Accreditation Bodies. 



Uncertainty 



Uncertainty (factor k=2) was calculated according to the AT4 wireless internal document PODT000. 
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Usage of samples 



Samples undergoing test have been selected by: Telit  



Sample operating mode: Normal mode according to the requested standards. 



 



 



Following Samples have been used: 



Control 
No. 



Description Model HW 
version 



SW version Serial No. Reception Date 



38138/05 2G/3G Module UE910-
NAR 



0 12.00.503-
B033 



354677059001336  2013-02-12 



38138/05.2 2G/3G Module UE910-
NAR 



0 12.00.503-
B043 



354677059001336   2013-04-23 



38138/06 2G/3G Module UE910-
NAR 



0 12.00.503-
B033 



354677059001328  2013-02-12 



 



All Samples have undergone total or partially the test(s) specified in sub clause “Test method requested”. 



 



Accessories 



Control 



No. 
Description Date of reception 



34074/15 Development Kit 2011-10-26 



 
 



Testing period 



The performed test started on 2013-02-18 and finished on 2013-05-02. 



The tests have been performed at AT4 wireless. 
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Environmental conditions 



General environmental conditions: 



 



NOMINAL EXTREME  
 



LOWER HIGHER LOWER HIGHER 



RELATIVE HUMIDITY 25 % 75 % 25 % 75 % 



TEMPERATURE 15 ºC 35 ºC -10 ºC 55 ºC 



VOLTAGE  3.8 V 3.4 V 4.2 V 



 



Vibration conditions: 



 



Frequency(Hz) ASD in m
2



/s
3



 



5- 20 0,96 
20 - 500 0,96 at 20 Hz, thereafter -3 dB / octave 



 
 



Summary 



The qualified PICS/PIXIT menu of the test system was defined in accordance with the client. 



Considering the results of the performed test according to standard 3GPP TS 34.121-1 and TS 34.123-1  the 
item/s under test is/are IN COMPLIANCE with the requested test method.  



NOTE: The results presented in this Test Report apply only to the particular item under test established in page 1 
of this document, as presented for test on the date(s) shown in section, “USAGE OF SAMPLES, TESTING 
PERIOD AND ENVIRONMENTAL CONDITIONS”. 



Remarks and comments 



The tests have been realized by the technical personnel  Daniel Toca. 
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Testing verdicts 



Not applicable ....................................................: NA 



Pass.....................................................................: P 



Fail .....................................................................: F 



Inconclusive .......................................................: I 



Not measured......................................................: NM 
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Summary of Test Results 



 



     VERDICT               



   FDD-I   FDD-II   FDD-IV   FDD-V   



Network 



Independent   



Bearer 



Agnostic  



Standard PASS FAIL INC PASS FAIL INC PASS FAIL INC PASS FAIL INC PASS FAIL INC PASS FAIL INC 



3GPP TS 34.121-1 0 0 0 13 0 0 0 0 0 12 0 0 0 0 0 0 0 0 



3GPP TS 34.123-1 0 0 0 27 0 0 0 0 0 2 0 0 0 0 0 0 0 0 



Total 0 0 0 40 0 0 0 0 0 14 0 0 0 0 0 0 0 0 
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Test Results 



 



3GPP TS 34.121-1 



 



Ref Name Condition Band Date Test 
sample 



Result Test 
system 



5.2B  Maximum Output Power with HS-DPCCH and E-DCH Normal FDD-II 2013-02-19 38138/05 P 36  



5.2B  Maximum Output Power with HS-DPCCH and E-DCH Normal FDD-V 2013-02-19 38138/05 P 36  



5.2B  Maximum Output Power with HS-DPCCH and E-DCH HTHV FDD-II 2013-02-19 38138/05 P 36  



5.2B  Maximum Output Power with HS-DPCCH and E-DCH HTHV FDD-V 2013-02-19 38138/05 P 36  



5.2B  Maximum Output Power with HS-DPCCH and E-DCH HTLV FDD-II 2013-02-19 38138/05 P 36  



5.2B  Maximum Output Power with HS-DPCCH and E-DCH HTLV FDD-V 2013-02-19 38138/05 P 36  



5.2B  Maximum Output Power with HS-DPCCH and E-DCH LTHV FDD-II 2013-02-19 38138/05 P 36  



5.2B  Maximum Output Power with HS-DPCCH and E-DCH LTHV FDD-V 2013-02-19 38138/05 P 36  



5.2B  Maximum Output Power with HS-DPCCH and E-DCH LTLV FDD-II 2013-02-19 38138/05 P 36  



5.2B  Maximum Output Power with HS-DPCCH and E-DCH LTLV FDD-V 2013-02-19 38138/05 P 36  



5.9B  Spectrum Emission Mask with E-DCH Normal FDD-II 2013-02-19 38138/05 P 36  



5.9B  Spectrum Emission Mask with E-DCH Normal FDD-V 2013-02-19 38138/05 P 36  



5.10A  Adjacent Channel Leakage Power Ratio (ACLR) with 
HS-DPCCH 



Normal FDD-II 2013-02-18 38138/06 P 63  



5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 



Normal FDD-II 2013-02-19 38138/05 P 36  



5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 



Normal FDD-V 2013-02-19 38138/05 P 36  



5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 



HTHV FDD-II 2013-02-19 38138/05 P 36  



5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 



HTHV FDD-V 2013-02-19 38138/05 P 36  



5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 



HTLV FDD-II 2013-02-19 38138/05 P 36  



5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 



HTLV FDD-V 2013-02-19 38138/05 P 36  



5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 



LTHV FDD-II 2013-02-19 38138/05 P 36  
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5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 



LTHV FDD-V 2013-02-19 38138/05 P 36  



5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 



LTLV FDD-II 2013-02-19 38138/05 P 36  



5.10B  Adjacent Channel Leakage Power Ratio (ACLR) with E-
DCH 



LTLV FDD-V 2013-02-19 38138/05 P 36  



6.6  Spurious  Response Normal FDD-II 2013-03-21 38138/05 P 36  



6.6  Spurious  Response Normal FDD-V 2013-03-22 38138/05 P 36  
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3GPP TS 34.123-1 



 



Ref Name Condition Band Date Test 
sample 



Result Test 
system 



6.1.1.7  Cell reselection of ePLMN in manual mode CS + PS 
preferred 



FDD-II 2013-02-18 38138/05 P 50  



6.1.2.1a 
[FDDII-
FDDV]   



Cell Reselection for inter-band operation (band II-V) CS + PS 
preferred 



FDD-II 2013-02-18 38138/05 P 50  



6.1.2.1a 
[FDDV-
FDDII]   



Cell Reselection for inter-band operation (band V-II) CS + PS 
preferred 



FDD-V 2013-02-18 38138/05 P 50  



6.1.2.2  Cell  reselection using Qhyst, Qoffset and Treselection CS + PS 
preferred 



FDD-II 2013-02-18 38138/05 P 50  



6.1.2.3  HCS cell reselection PS FDD-II 2013-02-18 38138/05 P 50  



6.1.2.4  HCS  cell reselection using reselection timing parameters 
for the H criterion 



CS + PS 
preferred 



FDD-II 2013-02-18 38138/05 P 50  



6.1.2.5  HCS  Cell reselection using reselection timing parameters 
for the R criterion 



CS + PS 
preferred 



FDD-II 2013-02-18 38138/05 P 50  



6.1.2.10  HCS inter-frequency cell reselection CS + PS 
preferred 



FDD-II 2013-02-18 38138/05 P 50  



6.1.2.10a 
[FDDII-
FDDV]   



HCS Inter-frequency Cell Reselection for inter-band 
operation (II-V) 



CS + PS 
preferred 



FDD-II 2013-02-18 38138/05 P 50  



6.1.2.10a 
[FDDV-
FDDII]   



HCS Inter-frequency Cell Reselection for inter-band 
operation (V-II) 



CS + PS 
preferred 



FDD-V 2013-02-18 38138/05 P 50  



6.2.1.1 
[FDDII-
1900]  



Selection of the  correct PLMN and associated RAT 
[FDDII-1900] 



CS + PS 
preferred 



FDD-II 2013-02-18 38138/05 P 50  



6.2.1.6 
[FDDII-
1900]  



Selection of RAT for HPLMN; Automatic mode [FDDII-
1900]  



CS + PS 
preferred 



FDD-II 2013-02-21 38138/05 P 50  



6.2.1.7 
[FDDII-
1900]  



Selection of RAT for UPLMN; Automatic mode [FDDII-
1900]  



CS + PS 
preferred 



FDD-II 2013-02-19 38138/05 P 50  
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6.2.1.8 
[FDDII-
1900]  



Selection of RAT for OPLMN; Automatic mode [FDDII-
1900]  



CS + PS 
preferred 



FDD-II 2013-02-19 38138/05 P 50  



6.2.1.9 
[FDDII-
1900]  



Selection of Other PLMN / access technology 
combinations;  Automatic mode [FDDII-1900]  



CS + PS 
preferred 



FDD-II 2013-02-19 38138/05 P 50  



6.2.1.10 
[FDDII-
1900]  



Selection of PLMN and RAT in shared network 
environment,  Automatic mode [FDDII-1900]  



CS + PS 
preferred 



FDD-II 2013-02-19 38138/05 P 50  



6.2.1.11 
[FDDII-
1900]  



Selection of PLMN and RAT in shared network 
environment,  Manual mode [FDDII-1900]  



CS + PS 
preferred 



FDD-II 2013-02-19 38138/05 P 50  



6.2.2.1 
[FDDII-
1900]  



Cell reselection if cell becomes barred or S<0; UTRAN to  
GSM [FDDII-1900] 



CS + PS 
preferred 



FDD-II 2013-02-19 38138/05 P 50  



6.2.2.2 
[FDDII-
1900]  



Cell reselection if cell becomes barred or C1<0; GSM to  
UTRAN [FDDII-1900] 



CS + PS 
preferred 



FDD-II 2013-02-18 38138/05 P 50  



6.2.2.3 
[FDDII-
1900]  



Cell reselection timings; GSM to UTRAN [FDDII-1900] CS + PS 
preferred 



FDD-II 2013-02-18 38138/05 P 50  



6.2.2.4 
[FDDII-
1900]  



Cell reselection in multi-mode shared network  
environment [FDDII-1900] 



CS + PS 
preferred 



FDD-II 2013-02-20 38138/05 P 50  



6.2.2.5 
[FDDII-
1900]  



Cell reselection using SIB18; UTRAN to GSM [FDDII-
1900] 



CS + PS 
preferred 



FDD-II 2013-02-19 38138/05 P 50  



8.1.2.1  RRC / RRC Connection Establishment in CELL_DCH 
state: Success 



CS Call 
Establ 



FDD-II 2013-04-25 38138/05.2 P 50  



8.1.2.1  RRC / RRC Connection Establishment in CELL_DCH 
state: Success 



PS FDD-II 2013-04-25 38138/05.2 P 50  



8.1.2.7  RRC / RRC Connection Establishment in CELL_FACH 
state: Success 



CS Call 
Establ 



FDD-II 2013-04-25 38138/05.2 P 50  



8.1.2.7  RRC / RRC Connection Establishment in CELL_FACH 
state: Success 



PS FDD-II 2013-04-25 38138/05.2 P 50  



8.1.2.11  RRC Connection Establishment in FACH state 
(Frequency modification): Success 



CS Call 
Establ 



FDD-II 2013-04-25 38138/05.2 P 50  



8.1.2.11  RRC Connection Establishment in FACH state 
(Frequency modification): Success 



PS FDD-II 2013-04-25 38138/05.2 P 50  
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8.1.5.7 
[Rel7]   



UE Capability Information/ Audit Of UE Capabilities Normal FDD-II 2013-05-02 38138/05.2 P 50  
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Test System Used  
 



Mint RX T1152 HSDPA, TP 63 



Control Number 2893 



Hardware version v1.1.0.0 



Software Version v1.8.2.4 



Ambient Conditions Temperature: 15ºC – 35ºC; Humidity: 25% - 75% 
List of Instruments: 



 



Control 



Number 
Description Model Manufacturer Serial number 



Calibration 



Due Date 



2326  POWER SUPPLY  66311B  AGILENT 



TECHNOLOGIES  



MY43003084  2014-02-06  



2327  PSA SPECTRUM ANALYSER  E4445A  AGILENT 



TECHNOLOGIES  



MY44300521  2014-05-27  



2824  DUAL POWER METER  E4419B  AGILENT 



TECHNOLOGIES  



MY45102141  2015-01-03  



2435  POWER SENSOR  8485D  AGILENT 



TECHNOLOGIES  



MY41090537  2014-01-03  



2436  POWER SENSOR  8482A  AGILENT 



TECHNOLOGIES  



MY41091981  2014-01-09  



2441  PSG CONTINUOUS WAVE SIGNAL 



GENERATOR  



E8247C- 



1E1 520  



AGILENT 



TECHNOLOGIES  



MY43000274  2014-02-18  



2449  RF SWITCHING UNIT  E1220  AT4 wireless  2  NA 



3860  SIGNALLING UNIT 3G/HSPA  6401-001  RACAL 



INSTRUMENTS  



087467 2014-05-23  
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Test System Used 
 



Anite SAT(A) UE, TP 50, TP 51 



Control Number 2888 



Hardware version Agilent Firmware Version: A.05.92 



Software Version CT_UTRAN v26.0 



Ambient Conditions Temperature: 15ºC – 35ºC; Humidity: 25% - 75% 
List of Instruments: 



 



Control 



Number 
Description Model Manufacturer Serial number 



Calibration 



Due Date 



2774  
WIRELESS COMMUNICATION 
TESTER  



8960 
(E5515C)  



AGILENT 
TECHNOLOGIES  GB46490482  2013-09-09  



2775  
WIRELESS COMMUNICATION 
TESTER  



8960 
(E5515C)  



AGILENT 
TECHNOLOGIES  GB46490488  2013-07-03  



2776  
WIRELESS COMMUNICATION 
TESTER  



8960 
(E5515C)  



AGILENT 
TECHNOLOGIES  GB46490548  2013-07-06  



2777  
WIRELESS COMMUNICATION 
TESTER  



8960 
(E5515C)  



AGILENT 
TECHNOLOGIES  GB46490537  2013-07-04  



2778  
WIRELESS COMMUNICATION 
TESTER  



8960 
(E5515C)  



AGILENT 
TECHNOLOGIES  GB46490498  2013-09-10  



3719 RF COMBINER  B5007-700  ANITE TELECOMS  2061  2013-10-25 



2780  BASEBAND PROCESSSOR  ABP  ANITE TELECOMS  2116  NA 



2781  BASEBAND PROCESSSOR  ABP  ANITE TELECOMS  2108  NA 



2782  BASEBAND PROCESSSOR  ABP  ANITE TELECOMS  2145  NA 



2783  CONTROL PC  
Optiplex 
GX620  DELL  9FFWP2J  



NA 



2788  
ANITE TESTER CONTROL 
SOFTWARE  SAT  ANITE TELECOMS  E10791  



NA 



4327 DC POWER SUPPLY  E3642A  
AGILENT 
TECHNOLOGIES  MY52260001  2014-03-06 
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Test System Used 



 
Agilent N1960A (GS-8800) RF Test System, TP 36 



 



Control Number 3971 



Hardware version 1.8 



Software Version RCT 2.9.1.0.0 



List of Instruments: 



Control 



Number 
Description Model Manufacturer Serial number 



Calibration 



Due Date 



2112 CLIMATIC CHAMBER VT4002 VÖTSCH 561951/1 2013-10-09 



3319 
HUMIDITY AND TEMPERATURE 



PROBE 
HUMIDIPROB



E 
PICO TECHNOLOGY JAL66/015 2013-11-13 



3354 SHIELDED CHAMBER 
AFF W507-



2007 
SIEPEL 06867 NA 



3970 
PSG ANALOG SIGNAL 



GENERATOR 
E8257D 



AGILENT 
TECHNOLOGIES 



MY46520580 2013-12-19 



3975 
8960 SERIES 10 WIRELESS COMMS 



TEST SET 
E5515C 



AGILENT 
TECHNOLOGIES 



GB46310118 2013-10-27 



3978 
SPECTRUM ANALYZER PSA 3HZ-



13.2GHZ 
E4445A 



AGILENT 
TECHNOLOGIES 



MY46181515 2014-03-30 



3980 
ESG VECTOR SIGNAL 



GENERATOR 
E4438C 



AGILENT 
TECHNOLOGIES 



MY45094907 2013-11-25 



3985 
MOBILE COMM DUAL PS W/ 



BATTERY EMULATION 
66319D 



AGILENT 
TECHNOLOGIES 



MY43001964 2013-09-24 



3986 WIRELESS CHANNEL EMULATOR SR5500M 
SPIRENT 



COMMUNICATIONS 
WCE341V4 2013-09-21 



3987 
UNIVERSAL SWITCH CONTROL 



UNIT 
N9370A 



(Option 001) 
AGILENT 



TECHNOLOGIES 
MY46130117 NA 



3988 INDUSTRIAL PC (IPC) 



IPC-610-F 
(BT0-



MAG13,0950-
5312) 



AGILENT 
TECHNOLOGIES 



- NA 



4028 
SOFTWARE CONTROL TEST 
SYSTEM AGILENT GS-8800 



GS-8800 RCT 
& DVT (CORE 



& 
EXTENSIONS) 



AGILENT 
TECHNOLOGIES 



- NA 



4029 
SOFTWARE CONTROL 



TEMPERATURE & HUMIDITY 
Control 



Temp_Hum 
AT4 WIRELESS - NA 



4030 
LAPTOP CONTROL TEMPERATURE 



& HUMIDITY 
CTC-9881K DELL - NA 



4035 ADD-ON RF INTERFACE N8990A-P06 
AGILENT 



TECHNOLOGIES 
MY45500163 NA 



4036 GSM MODULE N1960-80104 
AGILENT 



TECHNOLOGIES 
MY46410110 NA 



4037 RF INTERFACE N1960-80103 
AGILENT 



TECHNOLOGIES 
MY45490227 NA 



4038 SWITCH (16 PORTS) 3C16470 3COM 
AB/LMZQ7Z01



16279 
NA 
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Test System uncertainties 



AT4 wireless MINT T1152 HSDPA RF test system 



 



Test Case 
MINT HSDPA RF Tester 



Uncertainty 
Specification Limit 



5.2A, 5.2AA & 5.2B Maximum Output Power ± 0.7 dB ± 0.7 dB  



5.7A HS-DPCCH ± 0.069 dB ± 0.1 dB 



5.9A & 5.9B Spectrum Emissions Mask ± 1.08 dB ± 1.5 dB 



5.10A & 5.10B Adjacent Leakage Power Ratio ± 0.77 dB ± 0.8 dB 



5.13.1A Error Vector Magnitude Single Code: ±0.8% Single Code: ±2.5% 



5.13.1AA Error Vector Magnitude and Phase 
Discontinuity 



Single Code: ±0.8% 
Phase: ±0.56º 



Single Code: ±2.5% 
Phase: ±0.6º 



6.3A Maximum Imput level Reception + 0.68 dB (+0.62 typical) + 0.7 dB  



8.7.9 UE Power Headroom 
or



c



I



E



 ±0.05 dB 



Overall UL absolute power measurement 
uncertainty ±0.7 dB 
 
DPCCH code domain absolute power 
measurement uncertainty ±0.728 dB 



or



c



I



E



 ±0.1 dB 



Overall UL absolute power measurement 
uncertainty       ±0.7 dB 
 
DPCCH code domain absolute power measurement 



uncertainty ±0.8 dB 



8.4.4.1 & 8.4.4.2 E-TFC Restriction in UE 
or



c



I



E



 ±0.05 dB 



Overall UL absolute power measurement 
uncertainty     ±0.7 dB 
 
DPCCH code domain absolute power 
measurement uncertainty ±0.728 dB 



or



c



I



E



 ±0.1 dB 



Overall UL absolute power measurement 
uncertainty       ±0.7 dB 
 
DPCCH code domain absolute power measurement 
uncertainty ±0.9 dB 



9.2.1A to 9.2.1F. Single Link Performance 



ocor
IÎ ±0.07 dB 



or



c



I



E



±0.05 dB 



ocI ±0.712 dB 



 



ocor
IÎ ±0.6 dB 



or



c



I



E



±0.1 dB 



ocI ±1.0 dB 



 



9.3.1 Single Link Performance - AWGN Propagation 
Condition 



ocor
IÎ ±0.07 dB 



or



c



I



E



 ±0.05 dB 



ocI ±0.712 dB 



 



ocor
IÎ ±0.3 dB 



or



c



I



E



±0.1 dB 



ocI ±1.0 dB 



9.3.2 Single Link Performance - Fading Propagation 
Condition 



ocor
IÎ  ±0.07 dB 



or



c



I



E



±0.05 dB 



ocI ±0.712 dB 



 



ocor
IÎ ±0.6 dB 



or



c



I



E



±0.1 dB 



ocI ±1.0 dB 
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9.4.1 Single Link Performance - Enhanced 
Performance Requirements Type 1 



ocor
IÎ  ±0.07 dB 



or



c



I



E



 ±0.05 dB 



ocI ±0.712 dB 



 



ocor
IÎ  ±0.6 dB 



or



c



I



E



 ±0.1 dB 



ocI  ±1.0 dB 



9.2.3A Closed Loop Diversity Performance – 
QPSK/16QAM, (FRC) H-Set 1/2/3 



ocor
IÎ  ±0.07 dB 



or



c



I



E



 ±0.05 dB 



ocI  ±0.712 dB 



ocor
IÎ  ±0.8 dB 



ocI  ±1.0 dB 



or



c



I



E



 ±0.1 dB 



10.2.1.1 Detection of E-DCH HARQ ACK Indicator 
Channel (E-HICH) Single Link Performance (10 ms 
TTI) 



ocor
IÎ ±0.07 dB 



or



c



I



E



±0.05 dB 



ocI ±0.712 dB 



ocor
IÎ    ±0.6 dB 



ocI    ±1.0 dB 



E-HICH_Ec/Ior                   ±0.1 dB 



10.3.1.1 Detection of E-DCH Relative Grant Channel 
(E-RGCH) Single Link Performance (10 ms TTI) 



ocor
IÎ ±0.07 dB 



or



c



I



E



±0.05 dB 



ocI ±0.712 dB 



ocor
IÎ    ±0.6 dB 



ocI    ±1.0 dB 



E-HICH_Ec/Ior                   ±0.1 dB 



10.4.1.1 Demodulation of E-DCH Absolute Grant 
Channel (E-AGCH). Single link performance. 



ocor
IÎ  ±0.07 dB 



or



c



I



E



±0.05 dB 



ocI ±0.712 dB 



ocor
IÎ    ±0.6 dB 



ocI    ±1.0 dB 



E-HICH_Ec/Ior                   ±0.1 dB 



10.2.2.1.1 & 10.2.2.1.2 Detection of E-DCH HARQ 
ACK Indicator Channel (E-HICH) in Inter-Cell 
handover conditions – RLS not containing the serving 
E-DCH cell (10ms TTI & 2ms TTI) 



ocor
II 1



ˆ
±0.07 dB 



ocor
II 2



ˆ
±0.07 dB 



or



c



I



E



±0.05 dB 



ocI ±0.712 dB 



 



0.6 dB for ocor
II 1



ˆ
 and ocor



II 2
ˆ



 



0.1 dB for E-HICH_Ec/Ior 



10.2.2.2.1 & 10.2.2.2.2 Detection of E-DCH HARQ 
ACK Indicator Channel (E-HICH) in Inter-Cell 
handover conditions – RLS containing the serving E-
DCH cell (10ms TTI & 2ms TTI) 



ocor
II 1



ˆ
±0.07 dB 



ocor
II 2



ˆ
±0.07 dB 



or



c



I



E



±0.05 dB 



ocI ±0.712 dB 



 



0.6 dB for ocor
II 1



ˆ
 and ocor



II 2
ˆ



 



0.1 dB for E-HICH_Ec/Ior 
 



10.3.2 Detection of E-DCH Relative Grant Channel 
(E-RGCH) in Inter-Cell Handover conditions 



ocor
II 1



ˆ
±0.07 dB 



ocor
II 2



ˆ
±0.07 dB 



or



c



I



E



±0.05 dB 



ocI ±0.712 dB 



 



0.6 dB for ocor
II 1



ˆ
 and ocor



II 2
ˆ



 



0.1 dB for E-RGCH_Ec/Ior 
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Test System uncertainties 



Agilent N1960A (GS-8800)  RF Test system (1/3) 



Test Case 
Agilent N1960A (GS8800) 



RF Tester Uncertainty 
Specification Limit 



W-CDMA Transmitter Tests:  



5.2 Maximum Output Power ± 0.50 dB ± 0.7 dB  



5.3 Frequency Error ± 5.0 Hz ± 10 Hz 



5.4.1 Open Loop Power Control in Uplink ± 0.94 dB ± 1.0 dB  



± 0.10 dB ±0.1 dB  for 0 dB and 1 dB range 
± 0.15 dB ±0.15 dB  for a nominal 2 dB range 
± 0.15 dB ±0.2 dB  for a nominal 3 dB range 



5.4.2 Inner Loop Power Control in Uplink 



± 0.30 dB ±0.3 dB  for a greater than 3 dB range 



5.4.3 Minimum Output Power ± 0.97 dB ± 1.0 dB  



5.4.4 Out-of-synchronisation handling of output power ± 0.3 dB  ± 0.4 dB 



5.5.2 Transmit ON/OFF time mask +0.94 dB +0.7 dB to 1.0 dB 



5.6 Change of TFC ± 0.30 dB ± 0.30 dB 



5.8 Occupied Bandwidth ± 60 kHz  ± 100 kHz  



5.9 Spectrum Emissions Mask ± 1.50 dB ± 1.50 dB 



5.10 Adjacent Leakage Power Ratio ± 0.80 dB ± 0.80 dB 



± 2.0 dB 
± 2.0 dB for UE and coexistence bands for results > -60 



dBm 



± 3.0 dB 
± 3.0 dB for UE and coexistence bands for results < -60 



dBm 



± 1.05 dB ± 1.5 dB Outside above for F ≤ 2.2 GHz 



± 1.53 dB ± 2.0 dB Outside above for 2.2 GHz < f ≤ 4 GHz 



5.11 Spurious Emissions 



± 2.51dB ± 4.0 dB Outside above for f > 4 GHz 



5.12 Transmit Intermodulation ± 1.18 dB ± 2.2 dB 



5.13.1 Error Vector Magnitude (EVM) ± 2.50 % ± 2.5 % 



± 2.50 % ±2.5 % for EVM (for single code) 



± 5.0 Hz ±10 Hz for Frequency error 5.13.3 UE phase discontinuity 



± 1.80 Degree ±6 degree for Phase discontinuity 



± 2.50 % ± 2.50 % 
5.13.4 PRACH Quality 



± 5.0 Hz ± 10.0 Hz 



W-CDMA Receiver Tests:  



6.2 Reference Sensitivity Level ± 0.30 dB ± 0.7 dB 



6.3 Maximum Input Level ± 0.30 dB ± 0.7 dB 



6.4 Adjacent Channel Selectivity (Rell-99 and Rel-4) ± 0.79 dB ± 1.1 dB 



6.4A Adjacent Channel Selectivity (Rel-5 and later) ± 0.79 dB ± 1.1 dB 



± 1.09 dB ± 1.4 dB: System error with f  < 15 MHz offset 



± 0.69 dB ±1.0 dB : f ≥ 15 MHz offset and fb ≤ 2.2 GHz 



± 1.55 dB ±1.7 dB : 2.2 GHz < f ≤ 4 GHz 
6.5 Blocking Characteristics 



± 2.52 dB ±3.1 dB : f > 4 GHz 



± 0.69 dB ± 1.0 dB (f ≤ 2.2 GHz) 



± 1.55 dB ± 1.7 dB (2.2< f ≤ 4 GHz) 6.6 Spurious Response 



± 2.52 dB ± 3.1 dB (f > 4 GHz) 



6.7 Intermodulation Characteristics ± 0.91 dB ± 1.3 dB 



± 3.0 ± 3.0 dB for UE receive band (-78 dBm) 



Outside above: 



± 2.0 dB ± 2.0 dB (f ≤ 2.2 GHz) (-57 dBm) 



± 2.0 dB ± 2.0 dB (2.2< f ≤ 4 GHz) (-47 dBm) 



± 4.0 dB ± 4.0 dB (f > 4 GHz) (-47 dBm) 



  



  



6.8 Spurious Emissions 



± 2.0 dB ±2.0 dB Downlink signal I^or 
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Test System uncertainties 



Agilent N1960A (GS-8800)  RF Test system (2/3) 



Test Case 
Agilent N1960A (GS8800) RF 



Tester Uncertainty 
Specification Limit 



W-CDMA Performance Tests:  



± 0.30 dB Ior/Ioc: ± 0.3 dB 



± 0.97 dB Ioc: ± 1.0 dB 7.2.1 Demodulation in Static Propagation Condition 



± 0.10 dB  DPCH_Ec/Ior: ± 0.1 dB 



± 0.24 dB Ior/Ioc: ± 0.6 dB 



± 0.22 dB Ioc: ± 1.0 dB 
7.4.1 Demodulation of DCH in Moving Propagation 
Conditions 



± 0.06 dB DPCH_Ec/Ior: ± 0.1 dB 



± 0.24 dB Ior/Ioc: ± 0.6 dB 



± 0.22 dB Ioc: ± 1.0 dB 
7.5.1 Demodulation of DCH in Birth-Death Propagation 
Conditions 



± 0.06 dB DPCH_Ec/Ior: ± 0.1 dB 



HSDPA Transmitter Tests:  



5.2A Maximum Output Power with HSDPCCH ±0.5 dB ±0.7 dB 



5.2AA Maximum Output Power with HSDPCCH ±0.5 dB ±0.7 dB 



±0.06 dB ±0.1 dB  for step range 1.5 dB 



±0.09 dB ±0.15 dB  for a nominal 3 dB range 



±0.11 dB ±0.2 dB  for a nominal 4.5 dB range 
5.7A HS-DPCCH power control 



±0.17 dB ±0.3 dB  for a greater than 26 dB range 



5.9A Spectrum emission mask with HS-DPCCH ±1.50 dB ±1.50 dB 



±0.80 dB 5 MHz offset: ±0.8 dB 
5.10A ACLR with HS-DPCCH 



±0.80 dB 10 MHz offset: ±0.8 dB 



5.13.1A Transmit modulation: EVM with HS-DPCCH ±2.50 % ±2.50 % 



±2.50 % ±2.5 % for EVM (for single code) 5.13.1AA Transmit modulation: EVM and phase 
discontinuity with HS-DPCCH 1.80 degree ±6 degree for Phase discontinuity 



5.13.2C Relative Code Domain Error for HS-DPCCH 
and E-DCH with 16QAM 



±0.50 dB ±0.50 dB 



HSDPA Receiver Tests:  
6.3A Maximum Input Level for HS-PDSCH Reception 
(16QAM) 



±0.30 dB ±0.70 dB 



6.3B Maximum Input Level for HS-PDSCH Reception 
(64QAM) 



±0.30 dB ±0.70 dB 



HSDPA Performance Tests:  



±0.24 dB Iˆor/Ioc = ±0.6  dB 



±0.22 dB Ioc = ±1.0 dB 9.2.1C to 9.2.1I Single Link Performance 



±0.06 dB Ec/Ior = ±0.1 dB 



±0.32 dB Iˆor/Ioc = ±0.6  dB 



±0.22 dB Ioc = ±1.0 dB 
9.4.1A HS-SCCH Detection Performance - Enhanced 
Performance Requirements Type 1 



±0.06 dB Ec/Ior = ±0.1 dB 



±0.32 dB Iˆor/Ioc = ±0.6  dB 



±0.22 dB Ioc = ±1.0 dB 
9.5.1 HS-SCCH Detection Performance - of HS-DSCH 
(FRC) 



±0.06 dB Ec/Ior = ±0.1 dB 



±0.32 dB Iˆor/Ioc = ±0.6  dB 



±0.22 dB Ioc = ±1.0 dB 
9.5.1A HS-SCCH Detection Performance - of HS-
DSCH (FRC) - Enhanced Performance Requirements 
Type 1 



±0.06 dB Ec/Ior = ±0.1 dB  
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Test System uncertainties 



Agilent N1960A (GS-8800)  RF Test system (3/3) 



Test Case 
Agilent N1960A (GS8800) RF 



Tester Uncertainty 
Specification Limit 



HSUPA Transmitter Tests:  



5.2B Maximum Output Power with HS-DPCCH and 
E-DCH 



± 0.50 dB ± 0.7 dB 



± 0.20 dB ± 0.2 dB for 0 dB ≥ -10 dB CDP 



± 0.30 dB ±0.3 dB for -10 dB ≥ -15 dB CDP 



± 0.40 dB ±0.4 dB for -15 dB ≥ -20 dB CDP 



5.2E UE Relative Code Domain Power Accuracy for 
HS-DPCCH and E-DCH with 16QAM 



± 0.50 dB ±0.5 dB for -20 dB ≥ -30 dB CDP 



5.9B Spectrum Emissions Mask with E-DCH ± 1.50 dB ± 1.50 dB 



5.10B ACLR with E-DCH ± 0.80 dB ± 0.80 dB 



5.13.1AAA EVM and IQ origin offset for HS-
DPCCH and E-DCH with 16 QAM 



± 0.50 dB ± 0.50 dB 



HSUPA Performance Tests:  



±0.24 dB Iˆor/Ioc = ±0.6  dB 



±0.22 dB Ioc: ± 1.0 dB 



10.2.1.1 Detection of E-DCH HARQ ACK Indicator 
Channel (E-HICH) Single Link Performance (10 ms 
TTI) 
 ±0.06 dB E-HICH_Ec/Ior: ± 0.10 dB 



±0.24 dB Iˆor/Ioc = ±0.6  dB 



±0.22 dB Ioc: ± 1.0 dB 
10.2.1.2 Detection of E-DCH HARQ ACK Indicator 
Channel (E-HICH) Single Link Performance (2 ms 
TTI) ±0.06 dB E-HICH_Ec/Ior: ± 0.10 dB 



±0.24 dB Iˆor/Ioc = ±0.6  dB 



±0.22 dB Ioc: ± 1.0 dB 
10.3.1.1 Detection of E-DCH Relative Grant Channel 
(E-RGCH) Single Link Performance (10 ms TTI) 



±0.06 dB E-HICH_Ec/Ior: ± 0.10 dB 



±0.24 dB Iˆor/Ioc = ±0.6  dB 



±0.22 dB Ioc: ± 1.0 dB 
10.3.1.2 Detection of E-DCH Relative Grant Channel 
(E-RGCH) Single Link Performance (10 ms TTI) 



±0.06 dB E-HICH_Ec/Ior: ± 0.10 dB 



±0.24 dB Iˆor/Ioc = ±0.6  dB 



±0.22 dB Ioc: ± 1.0 dB 
10.4.1 Demodulation of E-DCH Absolute Grant 
Channel (E-AGCH) Single Link Performance 



±0.06 dB E-HICH_Ec/Ior: ± 0.10 dB 
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APPENDIX C:ICS/TABLES OF OPTIONAL 



FEATURES 
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PICS are attached. 
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APPENDIX D: Photographs 
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FRONT VIEW 



 



 



 











 



Report No: (NIE) 38138RMV.006  Page 28 of 28 21/06/2013 
 



 



REAR VIEW 



 



 



 
 



 











 3GPP TS 34.123-2



				REF				NAME				DESCRIPTION				VALUE				MANDATORY



				A.0/1				FDD UE Release								Rel_7				False				29614



				A.0/2				A5/3 ciphering [51010-2 PIC A.2/73]				same value as 51010-2 A.2/73				True				False				53542



				A.0/3				Standard GSM Band (P-GSM) ([51.010-2] PIC A.1/1)				TSPC_Type_GSM_P_Band  
[51.010-2] A.1/1				False				False				50091



				A.0/4				Extended GSM Band (E-GSM), (including standard Band) [51.010-2 PIC A.1/2]				TSPC_Type_GSM_E_Band [52] A.1/2				False				False				50092



				A.0/5				DCS 1800 band [51.010-2 PIC A.1/4]				TSPC_Type_DCS_Band [52] A.1/4				False				False				50093



				A.0/6				PCS 1900 band				TSPC_Type_PCS_Band A.1/18				True				False				50094



				A.0/7				GSM 850 band [51.010-2 PIC A.1/55]				TSPC_Type_GSM_850_Band A.1/55				True				False				50095



				A.0/8				Support of GPRS [51.010-2 PIC A.2/41]				TSPC_GPRS [51010-2] A.2/41				True				False				30080



				A.0/9				14.4 k data mode				A.25/72				False				False				30081



				A.0/10				E-UTRA FDD				pc_eFDD
A.4.1-1/1				False				False				60414



				A.0/11				E-UTRA TDD				pc_eTDD
A.4.1-1/2				False				False				60415



				A.1/1				FDD (DS)				pc_FDD				True				False				29615



				A.1/2				TDD 3.84 Mcps				pc_TDD_HCR				False				False				29616



				A.1/3				TDD 1.28 Mcps (LCR)				pc_TDD_LCR				False				False				29617



				A.1/4				GSM								True				False				29618



				A.1/5				Void								False				False				29619



				A.1/6				Multi carrier								False				False				29620



				A.1/7				DTM								True				False				29621



				A.1/8				TDD 7.68 Mcps								False				False				33108



				A.1/9				TDD 3.84 Mcps receive only								False				False				46253



				A.1/10				TDD 7.68 Mcps receive only								False				False				46254



				A.1/11				3.84 Mcps TDD IMB								False				False				48561



				A.1/12				Priority based reselection												False				77993



				A.1/13				E-UTRA												False				88819



				A.2/1				Narrow band speech (AMR)								True				False				29622



				A.2/2				Emergency call								True				False				29623



				A.2/3				same value as 51010-2 A.2/41				same value as 51010-2 A.2/73				True				False				75201



				A.2/3				Short Message Service (SMS) MT over CS								True				False				29624



				A.2/4				Short Message Service (SMS) MO over CS								True				False				29625



				A.2/5				Short Message Service (SMS) MT over PS								True				False				29626



				A.2/6				Short Message Service (SMS) MO over PS								True				False				29627



				A.2/7				Cell Broadcast Service (CBS)								True				False				29628



				A.2/8				Wide band speech (UMTS_AMR-WB)				pc_UMTS_AMR-WB_Speech				True				False				29629



				A.2/9				ETWS Service (ETWS)				pc_UMTS_ETWS				False				False				50029



				A.2/85				Support of logged measurements in Idle mode and PCH States												False				84245



				A.3/1				Circuit Switched				pc_CS				True				False				29630



				A.3/2				Packet Switched				pc_PS				True				False				29631



				A.3/3				UE supports UE operation mode A: PS and CS simultaneously				pc_SupportOpModeA				True				False				29632



				A.3/4				Circuit Switched Transparant Data				pc_CS_T_data				True				False				41957



				A.4/1				3,1 kHz Audio 9 600 bit/s								True				False				29633



				A.4/2				3,1 kHz Audio 14 400 bit/s								True				False				29634



				A.4/3				3,1 kHz Audio 19 200 bit/s								True				False				29635



				A.4/4				3,1 kHz Audio 28 800 bit/s								True				False				29636



				A.4/5				3,1 KhZ Audio Modem AutoBauding1								True				False				29637



				A.4/6				V.110 UDI 9 600 bit/s								True				False				29638



				A.4/7				V.110 UDI 14 400 bit/s								True				False				29639



				A.4/8				V.110 UDI 19 200 bit/s								True				False				29640



				A.4/9				V.110 UDI 28 800 bit/s								True				False				29641



				A.4/10				V.110 UDI 38 400 bit/s								True				False				29642



				A.4/11				V.120 9 600 bit/s								False				False				29643



				A.4/12				V.120 14 400 bit/s								False				False				29644



				A.4/13				V.120 19 200 bit/s								False				False				29645



				A.4/14				V.120 28 800 bit/s								False				False				29646



				A.4/15				V.120 38 400 bit/s								False				False				29647



				A.4/16				V.120 48 000 bit/s								False				False				29648



				A.4/17				V.120 56 000 bit/s								False				False				29649



				A.4/18				PIAFS 32 000 bit/s								False				False				29650



				A.4/19				PIAFS 64 000 bit/s								False				False				29651



				A.4/20				Frame Tunnelling Mode 56 000 bit/s								True				False				29652



				A.4/21				Frame Tunnelling Mode 64 000 bit/s								True				False				29653



				A.5/1				3,1 kHz Audio 9 600 bit/s								False				False				29654



				A.5/2				3,1 kHz Audio 14 400 bit/s								False				False				29655



				A.5/3				3,1 kHz Audio 19 200 bit/s								False				False				29656



				A.5/4				3,1 kHz Audio 28 800 bit/s								True				False				29657



				A.5/5				V.110 UDI 28 800 bit/s								False				False				29658



				A.5/6				V.110 UDI 48 000 bit/s								False				False				29659



				A.5/7				V.110 UDI 56 000 bit/s								True				False				29660



				A.5/8				X.31 Flag Stuffing UDI 9 600 bit/s								False				False				29661



				A.5/9				X.31 Flag Stuffing UDI 14 400 bit/s								False				False				29662



				A.5/10				X.31 Flag Stuffing UDI 19 200 bit/s								False				False				29663



				A.5/11				X.31 Flag Stuffing UDI 28 800 bit/s								False				False				29664



				A.5/12				X.31 Flag Stuffing UDI 38 400 bit/s								False				False				29665



				A.5/13				X.31 Flag Stuffing UDI 48 000 bit/s								False				False				29666



				A.5/14				X.31 Flag Stuffing UDI 56 000 bit/s								False				False				29667



				A.5/15				V.120 9 600 bit/s								False				False				29668



				A.5/16				V.120 14 400 bit/s								False				False				29669



				A.5/17				V.120 19 200 bit/s								False				False				29670



				A.5/18				V.120 28 800 bit/s								False				False				29671



				A.5/19				V.120 38 400 bit/s								False				False				29672



				A.5/20				V.120 48 000 bit/s								False				False				29673



				A.5/21				V.120 56 000 bit/s								False				False				29674



				A.5/22				Bit Transparent mode 56 000 bit/s								True				False				29675



				A.5/23				Bit Transparent mode 64 000 bit/s								True				False				29676



				A.5/24				Multimedia Call 28 800 bit/s								True				False				29677



				A.5/25				Multimedia Call 32 000 bit/s								True				False				29678



				A.5/26				Multimedia Call 33 600 bit/s								False				False				29679



				A.5/27				Multimedia Call 56 000 bit/s								True				False				29680



				A.5/28				Multimedia Call 64 000 bit/s								True				False				29681



				A.6/1				Conversational								True				False				29682



				A.6/2				Streaming								True				False				29683



				A.6/3				Interactive								True				False				29684



				A.6/4				Background								True				False				29685



				A.7/1				Call Deflection								True				False				29686



				A.7/2				Calling Line Identification Presentation								True				False				29687



				A.7/3				Calling Line Identification Restriction								True				False				29688



				A.7/4				Connected Line Identification Presentation								True				False				29689



				A.7/5				Connected Line Identification Restriction								True				False				29690



				A.7/6				Call Forwarding Unconditional								True				False				29691



				A.7/7				Call Forwarding on Mobile Subscriber Busy								True				False				29692



				A.7/8				Call Forwarding on No Reply								True				False				29693



				A.7/9				Call Forwarding on Mobile Subscriber Not Reachable								True				False				29694



				A.7/10				Call Waiting								True				False				29695



				A.7/11				Call Hold								True				False				29696



				A.7/12				Multi Party Service								True				False				29697



				A.7/13				Closed User Group								True				False				29698



				A.7/14				User-to-user signalling								True				False				29699



				A.7/15				Advice of Charge (Information)								False				False				29700



				A.7/16				Advice of Charge (Charging)								False				False				29701



				A.7/17				Barring of All Outgoing Calls								True				False				29702



				A.7/18				Barring of Outgoing International Calls								True				False				29703



				A.7/19				Barring of Outgoing International Calls except those directed to the Home PLMN Country								True				False				29704



				A.7/20				Barring of All Incoming Calls								True				False				29705



				A.7/21				Barring of Incoming Calls when Roaming Outside the Home PLMN Country								True				False				29706



				A.7/22				Explicit call transfer								True				False				29707



				A.7/23				Call Completion to Busy Subscriber								False				False				29708



				A.7/24				Call Completion to Busy Subscriber Request								False				False				29709



				A.7/25				Follow Me								False				False				29710



				A.7/26				Calling name presentation (CNAP)								False				False				29711



				A.7/27				Multiple Subscriber Profile (MSP)								False				False				29712



				A.7/28				Multicall								False				False				29713



				A.7/29				enhanced Multi-Level Precedence and Pre-emption								False				False				29714



				A.7/30				At least one non-call related Supplementary Service supported								True				False				29715



				A.7/31				Support of MO-LR request for assistance data								False				False				29716



				A.7/32				Support of MO-LR request for a position estimate								False				False				29717



				A.7/33				Support of MO-LR request for transfer to 3rd party								False				False				29718



				A.7/34				Support of Mobile Terminated location request								False				False				46262



				A.8/1				Mobile station Execution Environment (MExE)								False				False				29719



				A.8/2				Location Service (LCS)								False				False				29720



				A.8/3				USIM Application Toolkit (USAT)								True				False				29721



				A.8a/1				Support for IPDL								False				False				29722



				A.8a/2				Support of GPS timing of cell frames								False				False				29723



				A.8a/3				UE-based OTDOA is supporting by UE								False				False				29724



				A.8a/4				Standalone location method is supporting by UE								False				False				29725



				A.8a/5				Support of UE-Based A-GANSS								False				False				53408



				A.8a/6				Support of UE-Assisted A-GANSS								False				False				53409



				A.8a/7				Support for GLONASS								False				False				53410



				A.8a/8				Support for Modernized GPS								False				False				53411



				A.8a/9				Support for Galileo								False				False				53412



				A.10/1				Multimedia services ( 3G-324M)								False				False				29726



				A.10/2				Alternate speech/facsimile group 3								False				False				29727



				A.10/3				Automatic facsimile group 3								False				False				29728



				A.10/4				MBMS broadcast services				pc_MBMS_Broadcast				False				False				29729



				A.10/5				MBMS multicast services								False				False				39642



				A.10/6				IMS				pc_IMS				False				False				39644



				A.10/7				Indicating whether a PLMN is present on a PLMN list stored on the USIM				pc_Indicating_PLMN_list				True				False				45064



				A.10/8				Last RPLMN				pc_Last_RPLMN				True				False				45063



				A.10/9				Exception to manual network selection mode at switch-on				pc_Exception_ManSelectionMode				True				False				46230



				A.10/10				MBMS broadcast services in MBSFN mode				pc_MBMS_MBSFN				False				False				46232



				A.10/11				NW selection mode at switch-on				pc_NWSelectionMode_SwitchOn				True				False				46233



				A.10/12				CSG Support				pc_CSG				False				False				48550



				A.10/13				MBMS broadcast services in MBSFN IMB				pc_MBMS_IMB				False				False				48551



				A.10/14				eCall Only Support on the USIM				pc_eCallOnly				False				False				48552



				A.10/15				eCall Capable Support on the USIM				pc_eCallCapable				False				False				48553



				A.10/16				Capability to Initiate Manual eCall				pc_eCall_manual_Initiated				False				False				50030



				A.10/17				Capability to Initiate Automatic eCall				pc_eCall_automatic_Initiated				False				False				50031



				A.10/18				Capability to trigger a reconfiguration eCall				pc_eCall_Reconfiguration_Call				False				False				50032



				A.10/19				Capability to trigger a Test eCall				pc_eCall_Test_Call				False				False				50033



				A.10/20				Capability to Support of inter-frequency CSG Proximity Indication				pc_Indicating_CSG_Proximity_inter-F				False				False				55334



				A.10/21				Capability to Support of inter-frequency SI acquisition for HO				pc_Acquiring_Inter-F_SI				False				False				55335



				A.10/22				Support of Cell Broadcast Service Discontinuous Reception (DRX)								True				False				55343



				A.10/23				Capability to Support of intra-frequency SI acquisition for HO				pc_Acquiring_Intra-F_SI				False				False				55337



				A.10/24				IMS emergency services				pc_IMS_EmergSrvc								False				60412



				A.10/24				IMS emergency services				pc_IMS_EmergSrvc								False				61188



				A.10/25				Capability to establish the emergency call using the CS domain if the attach request for emergency bearer services was not accepted by the network				pc_UsingCSDomain_Em				False				False				60413



				A.10/26				Capability to Support of intra-frequency CSG Proximity Indication				pc_Indicating_CSG_Proximity_intra-F				False				False				61194



				A.10/27				Support of UTRAN ANR				pc_UTRAN ANR				False				False				77994



				A.10/28				Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in cell_DCH				ps_UE_Req_PSDataSessionEnd_cell_DCH				False				False				77995



				A.10/29				Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in cell_FACH				ps_UE_Req_PSDataSessionEnd_cell_FACH				False				False				77996



				A.10/30				Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in CELL_PCH												False				83968



				A.11/1				Call Control								True				False				29730



				A.11/2				Mobility Management								True				False				29731



				A.11/3				Session Management								True				False				29732



				A.11/4				GPRS Mobility Management								True				False				29733



				A.11/5				Radio Resource Control								True				False				29734



				A.11/6				Packet Data Convergence Protocol								True				False				29735



				A.11/7				Broadcast/Multicast Control								True				False				29736



				A.11/8				Radio Link Control								True				False				29737



				A.11/9				Medium Access Control								True				False				29738



				A.11/10				Physical Layer								True				False				29739



				A.12/1				Up-link reference measurement channel 12.2 kbps (FDD)								True				False				29740



				A.12/2				Down-link reference measurement channel 12.2 kbps (FDD)								True				False				29741



				A.12/3				Up-link reference measurement channel12.2 kbps (TDD)								False				False				29742



				A.12/4				Down-link reference measurement channel 12.2 kbps (TDD)								False				False				29743



				A.12/5				Up-link reference measurement channel12.2 kbps (1.28 Mcps TDD)								False				False				29744



				A.12/6				Down-link reference measurement channel 12.2 kbps (1.28 Mcps TDD)								False				False				29745



				A.12/7				Up-link reference measurement channel12.2 kbps (7.68Mcps TDD)								False				False				33109



				A.12/8				Down-link reference measurement channel 12.2 kbps (7.68 Mcps TDD)								False				False				33110



				A.13/1				UE test loop								True				False				29746



				A.13/2				Support of UE test loop mode 1 with UL RLC SDU size bigger than 12160 bits (1520 octets)								False				False				29747



				A.13/3				Support of UE test loop mode 4				Rel-7: UE test loop mode 4 is optional for Rel-7 UE. 

Rel-8: UE test loop mode 4 is optional for Rel-8 UE supporting E-UTRA. For Rel-8 UE not supporting E-UTRA then UE test loop mode 4 is mandatory for UE supporting network initiated secondary PDP context.

Rel-9 or later releases: UE test loop mode 4 is mandatory for UEs supporting network initiated secondary PDP context.								False				60385



				A.14/1				Electrical Man Machine Interface (EMMI)								True				False				29748



				A.14/2				UICC/ME test interface								True				False				29749



				A.15/1				Chip rate 3,84 Mcps								True				False				29750



				A.15/2				Frequency band: 1 920-1 980, 2 110-2 170 MHz				Band I				False				False				29751



				A.15/3				Frequency band: 1 850-1 910, 1 930-1 990 MHz				Band II				True				False				29752



				A.15/4				Frequency band: Other spectrum								False				False				29753



				A.15/5				TX-RX Freq. Sep: 190 MHz								True				False				29754



				A.15/6				TX-RX Freq. Sep: 80 MHz								True				False				29755



				A.15/7				TX-RX Freq. Sep: Variable								False				False				29756



				A.15/8				Carrier raster: 200 kHz								True				False				29757



				A.15/9				UE Power Class 1 (+33 dBm)								False				False				29758



				A.15/10				UE Power Class 2 (+27 dBm)								False				False				29759



				A.15/11				UE Power Class 3 (+24 dBm)								True				False				29760



				A.15/12				UE Power Class 4 (+21 dBm)								False				False				29761



				A.15/13				Output RF spectrum emissions								True				False				29762



				A.15/14				Frequency band: 1710-1785, 1805-1880 MHz				Band III				False				False				29763



				A.15/15				Frequency band: 1710-1755, 2110-2155 MHz				Band IV				False				False				29764



				A.15/16				Frequency band: 824				Band V				True				False				29765



				A.15/17				Frequency band: 830-840, 875-885 MHz				Band VI				True				False				29766



				A.15/18				Frequency band: 2500-2570, 2620-2690 MHz				Band VII				False				False				29767



				A.15/19				Frequency band: 880				Band VIII				False				False				29768



				A.15/20				Frequency band: 1749.9-1784.9, 1844.9-1879.9 MHz				Band IX				False				False				29769



				A.15/21				Multiple FDD bands simultaneously								True				False				29770



				A.15/22				Frequency band: 1710-1770, 2110-2170 MHz				Band X				False				False				39648



				A.15/23				Frequency band: 1427.9				pc_Band11_Supp (Band XI)				False				False				39693



				A.15/24				Frequency band: 699				Band XII				False				False				46226



				A.15/25				Frequency band: 777 - 787 MHz, 746 - 756 MHz				Band XIII				False				False				46227



				A.15/26				Frequency band: 788				Band XIV				False				False				46228



				A.15/27				Frequency band: 830				pc_Band19_Supp (Band XIX)				True				False				50059



				A.15/28				Frequency band: 1447.9				pc_Band21_Supp (Band XXI)				False				False				50060



				A.15/29				Frequency band: 3410				pc_Band22_Supp	
Band XXII								False				61190



				A.15/30				Frequency band: 832				pc_Band20_Supp	
Band XX								False				61191



				A.15/31				Frequency band: 1850				pc_Band25_Supp	Band XXV								False				77997



				A.15/32				Frequency band: 814												False				89236



				A.16/1				Chip rate 3,84 Mcps								False				False				29771



				A.16/1a				Chip rate 1,28 Mcps								False				False				29772



				A.16/1b				Chip rate 7,68 Mcps								False				False				33111



				A.16/2				Frequency band: 1 900-1 920 MHz								False				False				29773



				A.16/3				Frequency band: 2 010-2 025 MHz								False				False				29774



				A.16/4				Frequency band: 1 850-1 910 MHz								False				False				29775



				A.16/5				Frequency band: 1 930-1 990 MHz								False				False				29776



				A.16/6				Frequency band: 1 910-1 930 MHz								False				False				29777



				A.16/7				Frequency band: Other spectrum								False				False				29778



				A.16/8				Carrier raster: 200 kHz								False				False				29779



				A.16/9				UE Power Class 2 (+24 dBm)								False				False				29780



				A.16/10				UE Power Class 3 (+21 dBm)								False				False				29781



				A.16/11				Output RF spectrum emissions								False				False				29782



				A.16/12				Multiple TDD bands simultaneously								False				False				50061



				A.18a/1				Support of turbo decoding								True				False				29783



				A.18a/2				Support of turbo encoding								True				False				29784



				A.18a/3				Support for SF 512 (downlink)								False				False				29785



				A.18a/4				Support of PDSCH								False				False				29786



				A.18a/5				Simultaneous reception of SCCPCH and DPCH								False				False				29787



				A.18a/6				Simultaneous reception of SCCPCH, DPCH and PDSCH				pc_SimultaneousSCCPCH_DPCH_DPDCH_Reception				False				False				29788



				A.18a/7				Support of PCPCH				pc_SupportOfPCPCH

NOT  A.7/7 OR ( A.0/1=Rel_99 OR A.0/1=Rel_4 )				False				False				29789



				A.18a/8				Need of inter-frequency uplink compressed mode								True				False				29790



				A.18a/8a				Need of interRAT uplink compressed mode								True				False				29791



				A.18a/9				Need of inter-frequency downlink compressed mode								True				False				29792



				A.18a/9a				Need of interRAT downlink compressed mode								True				False				29793



				A.18a/10				Void								False				False				29794



				A.18a/11				Void								False				False				29795



				A.18a/12				Support of UE based Network Assisted GPS L1 C/A								False				False				29796



				A.18a/13				Support of UE assisted Network Assisted GPS L1 C/A								False				False				29797



				A.18a/14				Support of HS-PDSCH				pc_HSDPA				True				False				29798



				A.18a/15				Simultaneous reception of SCCPCH, DPCH and HSDSCH				pc_SimultaneousSCCPCH_DPCH_HSDSCH_Reception				True				False				29799



				A.18a/16				Support of dedicated pilots for channel estimation of HSDSCH				pc_SupportOfDedicatedPilotsForChannelEstimationOfHSDSCH				False				False				29800



				A.18a/17				Capability with simultaneous HS-DSCH configuration				pc_CapabilityWithSimultaneousHS_DSCHConfig				True				False				29801



				A.18a/18				Support of E-DPDCH				pc_HSUPA				True				False				29802



				A.18a/19				Support of MBMS p-t-m reception in CELL_DCH state				pc_PTM_in_CELL_DCH				False				False				39653



				A.18a/20				Support of MBMS MCCH reception in CELL_DCH state				pc_MCCH_in_CELL_DCH				False				False				39654



				A.18a/21				Support of MBMS service change for a ptp RB				pc_MBMS_ServiceChangePTP_RB				False				False				39655



				A.18a/22				Full support of F-DPCH				pc_full_FDPCH				True				False				41959



				A.18a/23				Support of simultaneous HS-PDSCH and MBMS services				pc_SimultaneousHSDPA_MBMS				False				False				41954



				A.18a/24				Support of MAC-ehs				pc_MAC_ehs				True				False				41950



				A.18a/25				Support of DPCCH Discontinuous Transmission				pc_UL_DTX				True				False				41951



				A.18a/26				Support of HS-DSCH Discontinuous Reception				pc_DL_DRX				True				False				41952



				A.18a/27				Support of HS-SCCHless HS-DSCH				pc_HS_SCCH_less				False				False				41953



				A.18a/28				Support of 16QAM in Uplink				pc_UL_16QAM				False				False				45066



				A.18a/29				Support of HS-PDSCH in CELL_FACH				pc_HS_FACH				False				False				45065



				A.18a/30				Support for CS Voice over HSPA								False				False				45067



				A.18a/31				Support enhanced F-DPCH				pc_EnhancedF_DPCH				True				False				46258



				A.18a/32				Support of HS-PDSCH in CELL_PCH and URA_PCH				pc_HS_PCH				False				False				46259



				A.18a/33				Support for MAC-i/is								False				False				46271



				A.18a/34				Support of common E-DCH								False				False				48555



				A.18a/35				Support UEA2/UIA2 fully IOT tested								True				False				48560



				A.18a/36				Support of HS-DSCH DRX operation				pc_HS_FACH_DRX				False				False				50062



				A.18a/37				Support of Target Cell Pre-Configuration				pc_TargetCell_PreConf_HSDSCH				False				False				50063



				A.18a/38				Support of Slot Format #4				pc_SlotFormat4				False				False				53466



				A.18a/39				Support MIMO				pc_MIMO				False				False				53467



				A.18a/40				Support of multi cell				pc_DualCell				False				False				53468



				A.18a/41				Support 64QAM and MIMO				pc_64QAM_MIMO				False				False				53469



				A.18a/42				Support dual band DC-HSDPA configuration I and V				pc_DB_DC_HSDPA_Band1_5				False				False				53470



				A.18a/43				Support dual band DC-HSDPA configuration I and VIII				pc_DB_DC_HSDPA_Band1_8				False				False				53471



				A.18a/44				Support dual band DC-HSDPA configuration II and IV				pc_DB_DC_HSDPA_Band2_4				False				False				53472



				A.18a/45				Support of Dual cell MIMO				pc_DualCellMIMO								False				60363



				A.18a/46				Support of dual band operation				pc_DB_DC_HSDPA								False				60411



				A.18a/47				Support of More Than Two Cells				pc_MultiCell								False				77998



				A.18a/48				Support of Three cell MIMO				pc_ThreeCellMIMO								False				77999



				A.18a/49				Support of Four cell MIMO				pc_FourCellMIMO								False				78000



				A.18a/50				Support of Three cell				pc_ThreeCell								False				78001



				A.18a/51				Support of Four cell				pc_FourCell								False				78002



				A.18a/52				SBCC(3)												False				89237



				A.18a/53				DBCC(1,2)												False				89238



				A.18a/54				DBCC (2,1)												False				89239



				A.18a/55				DBCC(3,1)												False				89240



				A.18a/56				DBCC(1,3)												False				89241



				A.18a/57				DBCC(2,2)												False				89242



				A.18a.0/I				Supported Carrier Combination (s)												False				89243



				A.18a.0a/II-IV				Supported Carrier Combination (s)												False				89245



				A.18a.0a/I-V				Supported Carrier Combination (s)												False				89246



				A.18a.0a/I-VIII				Supported Carrier Combination (s)												False				89244



				A.18a.1/1				Category 1				pc_HSDSCH_UE_Category				False				False				46234



				A.18a.1/2				Category 2				pc_HSDSCH_UE_Category				False				False				29804



				A.18a.1/3				Category 3								False				False				29805



				A.18a.1/4				Category 4								False				False				29806



				A.18a.1/5				Category 5								False				False				29807



				A.18a.1/6				Category 6								False				False				29808



				A.18a.1/7				Category 7								False				False				29809



				A.18a.1/8				Category 8								True				False				29810



				A.18a.1/9				Category 9								False				False				29811



				A.18a.1/10				Category 10								False				False				29812



				A.18a.1/11				Category 11								False				False				29813



				A.18a.1/12				Category 12								False				False				29814



				A.18a.1.a/17				Category 17				pc_HSDSCH_UE_Category_Extension								False				60409



				A.18a.1a/1				Category 1								False				False				29803



				A.18a.1a/2				Category 2								False				False				46235



				A.18a.1a/3				Category 3								False				False				46236



				A.18a.1a/4				Category 4								False				False				46237



				A.18a.1a/5				Category 5								False				False				46238



				A.18a.1a/6				Category 6								False				False				46239



				A.18a.1a/7				Category 7								False				False				46240



				A.18a.1a/8				Category 8								True				False				46241



				A.18a.1a/9				Category 9								False				False				46242



				A.18a.1a/10				Category 10								False				False				46243



				A.18a.1a/11				Category 11								False				False				46244



				A.18a.1a/12				Category 12								False				False				46245



				A.18a.1a/13				Category 13								False				False				46246



				A.18a.1a/14				Category 14								False				False				46247



				A.18a.1a/15 obsoleto				Category 15				pc_HSDSCH_UE_Category_Extension								False				60407



				A.18a.1a/15				Category 15								False				False				46248



				A.18a.1a/16 obsoleto				Category 16				pc_HSDSCH_UE_Category_Extension								False				60408



				A.18a.1a/16				Category 16								False				False				46252



				A.18a.1a/17				Category 17								False				False				46250



				A.18a.1a/18 obsoleto				Category 18				pc_HSDSCH_UE_Category_Extension								False				60410



				A.18a.1a/18				Category 18								False				False				46251



				A.18a.1a/19				Category 19								False				False				48547



				A.18a.1a/20				Category 20								False				False				48548



				A.18a.1b/21				Category 21								False				False				48556



				A.18a.1b/22				Category 22								False				False				48557



				A.18a.1b/23				Category 23								False				False				48558



				A.18a.1b/24				Category 24								False				False				48559



				A.18a.1c/25				Category 25				pc_HSDSCH_UE_Category_Extension3				False				False				55338



				A.18a.1c/26				Category 26				pc_HSDSCH_UE_Category_Extension3				False				False				55339



				A.18a.1c/27				Category 27				pc_HSDSCH_UE_Category_Extension3				False				False				55340



				A.18a.1c/28				Category 28				pc_HSDSCH_UE_Category_Extension3				False				False				55341



				A.18a.1d/29				Category 29				pc_HSDSCH_UE_Category_Extension4								False				78003



				A.18a.1d/30				Category 30				pc_HSDSCH_UE_Category_Extension4								False				78004



				A.18a.1d/31				Category 31				pc_HSDSCH_UE_Category_Extension5								False				78005



				A.18a.1d/32				Category 32				pc_HSDSCH_UE_Category_Extension5								False				78006



				A.18a.2/1				Category 1								False				False				29815



				A.18a.2/2				Category 2								False				False				29816



				A.18a.2/3				Category 3								False				False				29817



				A.18a.2/4				Category 4								False				False				29818



				A.18a.2/5				Category 5				pc_EDCH_UE_Category				False				False				29819



				A.18a.2/6				Category 6				pc_EDCH_UE_Category				True				False				29820



				A.18a.2/7				Category 7												False				45068



				A.18a.2a/1				Category 7								False				False				48554



				A.18a.2b/1				Category 8				pc_EDCH_UE_Category_ Extension2								False				61192



				A.18a.2b/2				Category 9				pc_EDCH_UE_Category_ Extension2								False				61193



				A.18b/1				Support of turbo decoding								False				False				29821



				A.18b/2				Support of turbo encoding								False				False				29822



				A.18b/3				Max.number of physical channels and TS per frame								False				False				29823



				A.18b/4				Max.number of downlink physical channels per subframe								False				False				29824



				A.18b/4a				Max. number of downlink TS per subframe								False				False				29825



				A.18b/4b				Max. number of uplink TS per subframe								False				False				29826



				A.18b/5				Minimum downlink SF								False				False				29827



				A.18b/5a				Minimum uplink SF								False				False				29828



				A.18b/6				Support of PDSCH (Downlink)								False				False				29829



				A.18b/7				Max.number of received physical channels per TS								False				False				29830



				A.18b/7a				Max.number of transmitted physical channels per TS								False				False				29831



				A.18b/8				Support of 8PSK demodulation								False				False				29832



				A.18b/8a				Support of 8PSK modulation								False				False				29833



				A.18b/9				Support of PUSCH								False				False				29834



				A.18b/10				Support of HS-PDSCH								False				False				29835



				A.18b/11				Support of MBMS p-t-m reception in CELL_DCH state								False				False				41960



				A.18b/12				Support of MBMS MCCH reception in CELL_DCH state								False				False				41961



				A.18b/13				Support of MBMS service change for a ptp RB								False				False				41962



				A.18b/14				Support of E-PUCH								False				False				46255



				A.18b/15				Support of TDD transmit and receive functions								False				False				46256



				A.18b/16				Support of TDD MBSFN receive only function								False				False				46257



				A.18b/17				Support of 16QAM in Uplink								False				False				46263



				A.18b/18				Support of 3.84 Mcps TDD IMB receiver function								False				False				48562



				A.18b/19				Support for MAC-ehs				pc_Mac_ehs				False				False				50064



				A.18b/20				Support for MAC-i/is				pc_Mac_iis				False				False				50065



				A.18b/21				Support of SPS operation				pc_ SupportOf SPS
Applicable for 1.28 Mcps only				False				False				50066



				A.18b/22				Support of control channel DRX operation				pc_ SupportOf ControlChannelDRX
Applicable for 1.28 Mcps only				False				False				50067



				A.18b/23				Support of HS-PDSCH in CELL_FACH				pc_HS_FACH				False				False				50068



				A.18b/24				Support of common E-DCH				pc_HS_RACH_EDCH				False				False				50069



				A.18b/25				Support of enhanced TS0				pc_ SupportOf EnhancedTS0								False				61189



				A.18b/26				Support of multiple frequency operation												False				84218



				A.18b.1/1				Category 1				pc_HSDSCH_UE_Category_Extension				False				False				29836



				A.18b.1/2				Category 2								False				False				29837



				A.18b.1/3				Category 3								False				False				29838



				A.18b.1/4				Category 4								False				False				29839



				A.18b.1/5				Category 5								False				False				29840



				A.18b.1/6				Category 6								False				False				29841



				A.18b.1/7				Category 7								False				False				29842



				A.18b.1/8				Category 8								False				False				29843



				A.18b.1/9				Category 9								False				False				29844



				A.18b.1/10				Category 10								False				False				29845



				A.18b.1/11				Category 11								False				False				29846



				A.18b.1/12				Category 12								False				False				29847



				A.18b.1/13				Category 13								False				False				29848



				A.18b.1/14				Category 14								False				False				29849



				A.18b.1/15				Category 15								False				False				29850



				A.18b.1/16 obsoleto				Category 16												False				46249



				A.18b.1a/1				Category 16				pc_HSDSCH_UE_Category_Extension				False				False				50070



				A.18b.1a/2				Category 17				pc_HSDSCH_UE_Category_Extension				False				False				50071



				A.18b.1a/3				Category 18				pc_HSDSCH_UE_Category_Extension				False				False				50072



				A.18b.1a/4				Category 19				pc_HSDSCH_UE_Category_Extension				False				False				50073



				A.18b.1a/5				Category 20				pc_HSDSCH_UE_Category_Extension				False				False				50074



				A.18b.1a/6				Category 21				pc_HSDSCH_UE_Category_Extension				False				False				50075



				A.18b.1a/7				Category 22				pc_HSDSCH_UE_Category_Extension				False				False				50076



				A.18b.1a/8				Category 23				pc_HSDSCH_UE_Category_Extension				False				False				50077



				A.18b.1a/9				Category 24				pc_HSDSCH_UE_Category_Extension				False				False				50078



				A.18b.1a/10				Category 25				pc_HSDSCH_UE_Category_Extension				False				False				50079



				A.18b.1a/11				Category 26				pc_HSDSCH_UE_Category_Extension				False				False				50080



				A.18b.1a/12				Category 27				pc_HSDSCH_UE_Category_Extension				False				False				50081



				A.18b.1a/13				Category 28				pc_HSDSCH_UE_Category_Extension				False				False				50082



				A.18b.1a/14				Category 29				pc_HSDSCH_UE_Category_Extension				False				False				50083



				A.18b.1a/15				Category 30				pc_HSDSCH_UE_Category_Extension				False				False				50084



				A.18b.2/1				Category 1								False				False				46264



				A.18b.2/2				Category 2								False				False				46265



				A.18b.2/3				Category 3								False				False				46266



				A.18b.2/4				Category 4								False				False				46267



				A.18b.2/5				Category 5								False				False				46268



				A.18b.2/6				Category 6								False				False				46269



				A.18b.2a/1				Category 7				pc_EDCH_UE_Category_ Extension				False				False				50090



				A.18c/1				Stand-alone UL:1.7 DL:1.7 kbps SRBs for DCCH								False				False				29851



				A.18c/2				Stand-alone UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29852



				A.18c/3				Stand-alone UL:13.6 DL:13.6 kbps SRBs for DCCH								True				False				29853



				A.18c/4				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29854



				A.18c/4a				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29855



				A.18c/4b				Conversational / speech / UL:(12.2 7.4 5.9 4.75) DL:(12.2 7.4 5.9 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + DL:0.15 kbps SRB#5 for DCCH								True				False				29856



				A.18c/5				Conversational / speech / UL:10.2 DL:10.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29857



				A.18c/5a				Conversational / speech / UL:(10.2, 6.7, 5.9, 4.75) DL:(10.2, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29858



				A.18c/6				Conversational / speech / UL:7.95 DL:7.95 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29859



				A.18c/7				Conversational / speech / UL:7.4 DL:7.4 kbps / CS RAB+ UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29860



				A.18c/7a				Conversational / speech / UL:(7.4, 6.7, 5.9, 4.75) DL:(7.4, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29861



				A.18c/8				Conversational / speech / UL:6.7 DL:6.7 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29862



				A.18c/9				Conversational / speech / UL:5.9 DL:5.9 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29863



				A.18c/10				Conversational / speech / UL:5.15 DL:5.15 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29864



				A.18c/11				Conversational / speech / UL:4.75 DL:4.75 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29865



				A.18c/12				Conversational / unknown / UL:28.8 DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29866



				A.18c/13.1				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								True				False				29867



				A.18c/13.2				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI								True				False				29868



				A.18c/14.1				Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								True				False				29869



				A.18c/14.2				Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI								True				False				29870



				A.18c/15				Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29871



				A.18c/16				Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29872



				A.18c/17				Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29873



				A.18c/18				Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29874



				A.18c/19				Streaming / unknown / UL:64 DL:0 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29875



				A.18c/20				Void								False				False				29876



				A.18c/21				Void								False				False				29877



				A.18c/22				Void								False				False				29878



				A.18c/23.1				Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 10 ms TTI)								True				False				29879



				A.18c/23.2				Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)								True				False				29880



				A.18c/23.3				Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)								True				False				29881



				A.18c/23.4				Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)								True				False				29882



				A.18c/23a.1				Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC)								True				False				29883



				A.18c/23a.2				Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC)								True				False				29884



				A.18c/23b				Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29885



				A.18c/23c				Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29886



				A.18c/23d				Interactive or background / UL:32 DL:32 kbps / PS RAB (20 ms TTI) + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29887



				A.18c/24.1				Interactive or background / UL:64 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / TC								True				False				29888



				A.18c/24.2				Interactive or background / UL:64 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / CC								True				False				29889



				A.18c/25.1				Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (TC, 10 ms TTI)								True				False				29890



				A.18c/25.2				Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)								True				False				29891



				A.18c/25.3				Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)								True				False				29892



				A.18c/25.4				Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)								True				False				29893



				A.18c/26				Interactive or background / UL:64 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29894



				A.18c/27				Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29895



				A.18c/28				Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29896



				A.18c/29				Interactive or background / UL:64 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH								True				False				29897



				A.18c/30				Interactive or background / UL:144 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH								True				False				29898



				A.18c/31.1				Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /10 ms TTI								True				False				29899



				A.18c/31.2				Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /20 ms TTI								True				False				29900



				A.18c/32.1				Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 10 ms TTI								True				False				29901



				A.18c/32.2				Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29902



				A.18c/33.1				Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								True				False				29903



				A.18c/33.2				Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29904



				A.18c/34.1				Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								True				False				29905



				A.18c/34.2				Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29906



				A.18c/35.1				Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								False				False				29907



				A.18c/35.2				Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29908



				A.18c/36.1				Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								False				False				29909



				A.18c/36.2				Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29910



				A.18c/37.1				Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								False				False				29911



				A.18c/37.2				Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29912



				A.18c/38.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI								True				False				29913



				A.18c/38.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 10 ms TTI								True				False				29914



				A.18c/38.3				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI								True				False				29915



				A.18c/38.4				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI								True				False				29916



				A.18c/38a				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29917



				A.18c/38b				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29918



				A.18c/38c				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29919



				A.18c/38d				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DC								True				False				30082



				A.18c/38e				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29920



				A.18c/38f				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29921



				A.18c/38g				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29922



				A.18c/38h				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29923



				A.18c/38i				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29924



				A.18c/38j				Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29925



				A.18c/39.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (TC, 10 ms TTI)								True				False				29926



				A.18c/39.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)								True				False				29927



				A.18c/39.3				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)								True				False				29928



				A.18c/39.4				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)								True				False				29929



				A.18c/40				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH								True				False				29930



				A.18c/41				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29931



				A.18c/42.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								True				False				29932



				A.18c/42.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								True				False				29933



				A.18c/43.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								True				False				29934



				A.18c/43.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29935



				A.18c/44.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI								False				False				29936



				A.18c/44.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29937



				A.18c/45				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:57.6 DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29938



				A.18c/46				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29939



				A.18c/47				Void								False				False				29940



				A.18c/48				Void								False				False				29941



				A.18c/49.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown  / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								True				False				29942



				A.18c/49.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown  / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI								False				False				29943



				A.18c/50.1				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29944



				A.18c/50.2				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI								False				False				29945



				A.18c/51.1				Conversational / unknown / UL:64 DL:64 kbps / CS RAB  / 20 ms TTI  + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29946



				A.18c/51.2				Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29947



				A.18c/51a				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29948



				A.18c/51b				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:16 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29949



				A.18c/52.1				Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI  + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29950



				A.18c/52.2				Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29951



				A.18c/53.1				Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29952



				A.18c/53.2				Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29953



				A.18c/54				Void								False				False				29954



				A.18c/55				Void								False				False				29955



				A.18c/56				Interactive or background / UL:8 DL:8 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29956



				A.18c/57				Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29957



				A.18c/58				Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29958



				A.18c/58a				Streaming / unknown / UL:16 DL:128 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.								True				False				29959



				A.18c/59				Void								False				False				29960



				A.18c/60				Void								False				False				29961



				A.18c/61				Void								False				False				29962



				A.18c/62				Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + DL:0.15 kbps SRB#5 for DCCH								True				False				29963



				A.18c/63.1				Interactive or background / UL:64 DL:768 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH/ 10 ms TTI								False				False				29964



				A.18c/63.2				Interactive or background / UL:64 DL:768 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI								False				False				29965



				A.18d/1.1				Interactive or background / UL:64 DL:256 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29966



				A.18d/1.2				Interactive or background / UL:64 DL:256 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29967



				A.18d/2.1				Interactive or background / UL:64 DL:384 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29968



				A.18d/2.2				Interactive or background / UL:64 DL:384 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29969



				A.18d/3.1				Interactive or background / UL:64 DL:2048 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29970



				A.18d/3.2				Interactive or background / UL:64 DL:2048 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH								False				False				29971



				A.18d/4.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29972



				A.18d/4.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29973



				A.18d/5.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29974



				A.18d/5.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29975



				A.18d/6.1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:2048 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29976



				A.18d/6.2				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:2048 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29977



				A.18e/1				Stand-alone signalling RB for PCCH								True				False				29978



				A.18e/2				Interactive/Background 32 kbps PS RAB + SRBs for CCCH + SRB for DCCH + SRB for BCCH								True				False				29979



				A.18e/3				Interactive/Background 32 kbps RAB + SRBs for PCCH +  SRB for CCCH + SRB for DCCH + SRB for BCCH								True				False				29980



				A.18e/4				RB for CTCH + SRB for CCCH +SRB for BCCH								True				False				29981



				A.18e/5				Interactive/Background 32 kbps PS RAB + Interactive/Background 32 kbps PS RAB + SRBs for CCCH + SRB for DCCH + SRB for BCCH								True				False				29982



				A.18e/6				64.8kbps RB for MTCH with 80 ms TTI								False				False				39645



				A.18e/7				129.6 kbps RB for MTCH with 80 ms TTI								False				False				39646



				A.18e/8				259.2 kbps RB for MTCH with 40 ms TTI								False				False				39647



				A.18f/1				Interactive/Background 32 kbps PS RAB + SRB for CCCH + SRB for DCCH								True				False				29983



				A.18f/2				Interactive/Background 32 kbps PS RAB + Interactive/Background 32 kbps PS RAB + SRB for CCCH + SRB for DCCH								True				False				29984



				A.18f/3				Interactive/Background / UL:32 DL: [max bit rate depending on UE category] with fixed RLC and MAC-ehs / PS RAB + SRBs for DCCH on RACH and SRB with fixed RLC and MAC-ehs on HS-DSCH / DL:QPSK								False				False				48546



				A.18f.1/1				Interactive or Background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29985



				A.18f.1/1a				Interactive or Background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH				pc_RAB_A_18f_1_1a				True				False				29986



				A.18f.1/2				Interactive or background / UL:384 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29987



				A.18f.1/3				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29988



				A.18f.1/3a				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29989



				A.18f.1/4				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								False				False				29990



				A.18f.1/4a				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				29991



				A.18f.1/5				Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRB								True				False				30083



				A.18f.1/5a				Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs								True				False				30084



				A.18f.1/6				Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.								True				False				30085



				A.18f.1/7				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL								True				False				30086



				A.18f.1/8				Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + Interactive or Background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB+ UL:3.4 DL:3.4 kbps SRBs for DC								True				False				30087



				A.18f.1/9				Streaming MBMS PTP / unknown / UL:16 DL: [max bit rate depending on UE category] kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH				SCR to be done manually.
pc_RAB_A_18f_1_9				False				False				41955



				A.18f.1/10				Streaming MBMS PTP / unknown / UL:16 DL: [max bit rate depending on UE category] kbps / PS RAB  + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB   + Interactive				SCR to be done manually.
pc_RAB_A_18f_1_10				False				False				41956



				A.18f.2/1				Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:16 DL:64 kbps / PS RAB + UL:13.6 DL:13.6 kbps SRBs for DCCH								True				False				29992



				A.18f.3/1				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: 3.4 DL:3.4 kbps SRBs for DCCH on DCH								True				False				29993



				A.18f.3/2				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL:[max bit rate depending on UE category and TTI] D								True				False				30088



				A.18f.3/3				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: [max bit rate depending on UE category and TTI]								True				False				30089



				A.18f.3/4				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS								True				False				30090



				A.18f.3/5				Streaming or interactive or background / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or interactive or background / UL: [ma								True				False				30091



				A.18f.3/6				Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi								True				False				30092



				A.18f.3/7				Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi								True				False				30093



				A.18f.3/8				Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate dependi								True				False				30094



				A.18f.3/9				Conversational / speech / UL:(12.2, 7.95, 5.9, 4.75) kbps DL: (12.2, 7.95, 5.9, 4.75) kbps / CS RAB on E-DCH and HS-DSCH + UL: [max bit rate depending on UE category and TTI] DL: [max bit rate dependi								False				False				46260



				A.18f.3/10				Conversational / speech / UL:(12.65, 8.85, 6.6) kbps DL: (12.65, 8.85, 6.6) kbps / CS RAB on E-DCH and HS-DSCH + UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE c								False				False				46261



				A.18j/1				Interactive or Background / UL:8 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84286



				A.18j/2				Interactive or Background / UL:32 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84288



				A.18j/3				Interactive or Background / UL:32 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84290



				A.18j/4				Interactive or Background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84292



				A.18j/5				Interactive or Background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84293



				A.18j/6				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84294



				A.18j/7				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84295



				A.18j/8				Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												False				84296



				A.18j/9				Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4												False				84297



				A.18j/10				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:384 DL:[max bit												False				84298



				A.18j/11				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:64 DL: [max bit rate d												False				84299



				A.18j/12				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE ca												False				84300



				A.18j/13				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL:16 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE ca												False				84301



				A.18k/1				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: 3.4 DL:3.4 kbps SRBs for DCCH on DCH				HS-PDSCH
E-PUCH
(pc_RAB_A_18k_1)				False				False				50835



				A.18k/2				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL:[max bit rate depending on UE category and TTI] D				HS-PDSCH
E-PUCH
(pc_RAB_A_18k_2)				False				False				50836



				A.18k/3				Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: [max bit rate depending on UE category and TTI]												False				84303



				A.18k/4				Conversational / speech /				pc_RAB_A_18k_4								False				60406



				A.18k/20				Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi												False				84304



				A.19a/1				Support of RFC 2507								True				False				29994



				A.19a/2				Support of Lossless SRNS relocation								False				False				29995



				A.19a/3				More than one PDCP entity								True				False				29996



				A.19a/4				Support of UM RB and AM RB								True				False				29997



				A.19a/5				Support of RFC 3095								False				False				29998



				A.19a/6				Maximum header compression context space								True				False				29999



				A.19a/7				Support for RFC 3095 context relocation								False				False				30000



				A.19b/1				Support of BMC								True				False				30001



				A.19b/2				Support of BMC Scheduling								True				False				30002



				A.19b/3				Support of ANSI-41 CB data								False				False				30003



				A.19c/1				Total RLC AM and MAC-hs buffer size								True				False				30004



				A.19c/2				Total RLC AM, MAC-hs and MAC-ehs buffer size				pc_TotalRLC_AM_BufferSize_r9_ext				True				False				78007



				A.20/1				At least one CS bearer service								True				False				30005



				A.20/2				At least one supplementary service								True				False				30006



				A.20/3				Inter-system measurement for GSM								True				False				30007



				A.20/4				At least one MO circuit switched basic service								True				False				30008



				A.20/5				At least one MT circuit switched basic service								True				False				30009



				A.20/6				Immediate connect supported for all circuit switched basic services.								False				False				30010



				A.20/7				Activation of one or more PDP contexts simultaneously				pc_ActivateSimultaneousPDP				True				False				30011



				A.20/8				Sending of correct acknowledgement of memory full condition								True				False				30012



				A.20/9				Status report capability								True				False				30013



				A.20/10				Void								False				False				30014



				A.20/11				Storing of received Class 1 short messages								True				False				30015



				A.20/12				Storing of received Class 2 short messages in the SIM								True				False				30016



				A.20/13				Replacing of short messages								True				False				30017



				A.20/14				Reply procedures								True				False				30018



				A.20/15				Sending of concatenated multiple short messages on the same RR connection when there is no call in progress								True				False				30019



				A.20/16				Sending of concatenated multiple short messages on the same RR connection when there is a call in progress								False				False				30020



				A.20/17				Only circuit switched basic service supported by the mobile is emergency call								False				False				30021



				A.20/18				Multi-code transmission								True				False				30022



				A.20/19				Poll_PU based polling mode of AM RLC								True				False				30023



				A.20/20				Timer based polling mode of AM RLC								True				False				30024



				A.20/21				Discard mode of AM RLC								True				False				30025



				A.20/22				At least one MO circuit switched basic service								True				False				30026



				A.20/23				At least one MO circuit switched basic service for which immediate connect is not used								True				False				30027



				A.20/24				Network initiated MO call (CCBS)								False				False				30028



				A.20/25				DTMF protocol control procedure								True				False				30029



				A.20/26				Secondary PDP context activation procedure								True				False				30030



				A.20/26a				Secondary PDP context activation				pc_NwSecPDP_Support								False				60404



				A.20/27				Void								False				False				30031



				A.20/28				Void								False				False				30032



				A.20/29				Support Automatic calling repeat call attempt								False				False				30033



				A.20/30				Support auto-calling more B-party numbers than the number of B-party numbers that can be stored in the list of blacklisted numbers								False				False				30034



				A.20/31				UE capable of displaying short messages in PS mode								True				False				30035



				A.20/32				Support of Follow On Proceed								True				False				30036



				A.20/33				Void								False				False				30037



				A.20/34				Support detach on USIM removal								True				False				30038



				A.20/35				Support switch on/off								True				False				30039



				A.20/36				Support USIM removal without power down								True				False				30040



				A.20/37				Void								False				False				30041



				A.20/38				Support of automatic PS attach procedure at switch on.								True				False				30042



				A.20/39				User requested combined PS and non-PS detached without powering off								True				False				30043



				A.20/40				User requested non-PS detached								True				False				30044



				A.20/41				Void								True				False				30045



				A.20/42				PS attach attempted automatically by outstanding request								True				False				30046



				A.20/43				Support for making an outgoing PS call by AT commands								True				False				30047



				A.20/44				Void								False				False				30048



				A.20/45				Controlled Early Classmark Sending" option  implementation								True				False				30049



				A.20/46				Void								False				False				30050



				A.20/47				Void												False				30051



				A.20/48				Algorithm A5/4 supported								False				False				30052



				A.20/49				Algorithm A5/5 supported								False				False				30053



				A.20/50				Algorithm A5/6 supported								False				False				30054



				A.20/51				Algorithm A5/7 supported								False				False				30055



				A.20/52				Void												False				30056



				A.20/53				Void												False				30057



				A.20/54				Void												False				30058



				A.20/55				Void												False				30059



				A.20/56				Void				pc_MS_ClsmkUCS2								False				30060



				A.20/57				Void								False				False				30061



				A.20/58				Void								False				False				30062



				A.20/59				Void								False				False				30063



				A.20/60				Void								False				False				30064



				A.20/61				Void								False				False				30065



				A.20/62				Access technology priority supported in HPLMNwACT field								True				False				30066



				A.20/63				User requested PS detach without powering off								True				False				30067



				A.20/64				Void												False				30068



				A.20/65				AT command +CHUP supported								True				False				30069



				A.20/66				UE which supports follow-on request procedure (PS)								True				False				30070



				A.20/67				UE which supports Inter-RAT network assisted cell change from UTRAN								True				False				30071



				A.20/68				RLP supported								True				False				30072



				A.20/69				void								False				False				30073



				A.20/70				Void												False				30074



				A.20/71				Void												False				30075



				A.20/72				Support of DSAC				pc_DSAC_Rel				True				False				30076



				A.20/73				Void												False				30077



				A.20/74				Void												False				30078



				A.20/75				Automatic attach procedure when UE identity cannot be derived by the network								True				False				39652



				A.20/76				GMM Information Supported								True				False				41958



				A.20/77				Multiplexer protocol supported								True				False				46270



				A.20/78				Support of Automatic MBMS Service Reception								False				False				46272



				A.20/79				Support of mobility between 3GPP WLAN Interworking and 3GPP Systems				pc_IWLAN_Mob				False				False				50839



				A.20/80				Support for being configured to discover the Home Agent address via DNS				pc_HAAddress_via_DNS				False				False				50840



				A.20/81				Support of CS call establishment				pc_CS_CallEst				True				False				50841



				A.20/82				Support for being configured to discover the Home Agent address through PCO context activation				pc_HAAddress_via_PCO				False				False				50843



				A.20/83				Void				pc_HAAddress_via_PDG								False				50844



				A.20/84				Support of duplicate detection for ETWS in RRC												False				73640



				A.20/85				Support of logged measurements in Idle mode and PCH States												False				84302



				A.21/1				Require DL
  compressed mode in order to perform measurements on UTRA FDD								True				False				53413



				A.21/2				Require UL
  compressed mode in order to perform measurements on UTRA FDD								True				False				53414



				A.21/3				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 1								False				False				53415



				A.21/4				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 1								False				False				53416



				A.21/5				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 2								True				False				53417



				A.21/6				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 2								True				False				53418



				A.21/7				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 3								False				False				53419



				A.21/8				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 3								False				False				53420



				A.21/9				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 4								False				False				53421



				A.21/10				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 4								False				False				53422



				A.21/11				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 5								True				False				53423



				A.21/12				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 5								True				False				53424



				A.21/13				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 6								True				False				53425



				A.21/14				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 6								True				False				53426



				A.21/15				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 7								False				False				53427



				A.21/16				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 7								False				False				53428



				A.21/17				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 8								False				False				53429



				A.21/18				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 8								False				False				53430



				A.21/19				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 9								False				False				53431



				A.21/20				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 9								False				False				53432



				A.21/21				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 10								False				False				53433



				A.21/22				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 10								False				False				53434



				A.21/23				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 11								False				False				53435



				A.21/24				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 11								False				False				53436



				A.21/25				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 12								False				False				53437



				A.21/26				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 12								False				False				53438



				A.21/27				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 13								False				False				53439



				A.21/28				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 13								False				False				53440



				A.21/29				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 14								False				False				53441



				A.21/30				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 14								False				False				53442



				A.21/31				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 19								True				False				53443



				A.21/32				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 19								True				False				53444



				A.21/33				Require DL
  compressed mode in order to perform measurements on UTRA FDD Band 21								False				False				53445



				A.21/34				Require UL
  compressed mode in order to perform measurements on UTRA FDD Band 21								False				False				53446



				A.21/35				Require DL  compressed mode in order to perform measurements on multi-carrier				pc_DL_CompressedModeRequiredForMultiCarrier_Meas				False				False				53447



				A.21/36				Require UL compressed mode in order to perform measurements on multi-carrier				pc_UL_CompressedModeRequiredForMultiCarrier_Meas				False				False				53448



				A.21/37				Support for  System Information Block type 11bis				pc_SupportSIB11bis				True				False				53449



				A.21/38				Capable of  benefitting from battery consumption optimisation				pc_DeviceType				False				False				53450



				A.21/39				Support for
  E-DPCCH Power Boosting								True				False				53451



				A.21/40				Support for Two  DRX schemes in URA_PCH and CELL_PCH				pc_TwoDRX_InPCH_States				False				False				53452



				A.21/41				Support for
  E-DPDCH power interpolation formula								True				False				53453



				A.21/42				Support of TX  Diversity on DL Control Channels by MIMO Capable UE when MIMO operation is  active								False				False				53454



				A.21/43				Support for Two
  logical channel Configuration								False				False				53455



				A.21/44				Require DL  compressed mode in order to perform measurements on adjacent carriers				pc_DL_CompressedModeRequiredForAdjacentCarriers				False				False				53456



				A.21/45				Support UTRA  CELL_PCH/URA_PCH to EUTRA RRC_IDLE cell reselection				pc_PCH_StatesToEUTRA_IdleReselection				False				False				53457



				A.21/46				Support for  absolute priority based cell re-selection in UTRAN				pc_AbsolutePriorityReselection				False				False				53458



				A.21/47				Support for  cell-specific Tx diversity configuration for dual-cell operation								False				False				53459



				A.21/48				Void								False				False				53460



				A.21/49				Void								False				False				53461



				A.21/50				Void								False				False				53462



				A.21/51				Support of
  intra-frequency proximity indication								False				False				53463



				A.21/52				Support for
  lossless DL RLC PDU size change								True				False				53464



				A.22/1				Support E-UTRA  measurements and reporting in connected mode				pc_EUTRAN_MeasurementInConnected				False				False				53473



				A.22/2				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 1								False				False				53474



				A.22/3				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 2								False				False				53475



				A.22/4				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 3								False				False				53476



				A.22/5				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 4								False				False				53477



				A.22/6				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 5								False				False				53478



				A.22/7				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 6								False				False				53479



				A.22/8				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 7								False				False				53480



				A.22/9				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 8								False				False				53481



				A.22/10				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 9								False				False				53482



				A.22/11				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 10								False				False				53483



				A.22/12				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 11								False				False				53484



				A.22/13				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 12								False				False				53485



				A.22/14				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 13								False				False				53486



				A.22/15				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 14								False				False				53487



				A.22/16				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 17								False				False				53488



				A.22/17				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 18								False				False				53489



				A.22/18				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 19								False				False				53490



				A.22/19				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 20								False				False				53491



				A.22/20				Require DL and UL
  compressed mode in order to perform measurements on E-UTRA frequency band 21								False				False				53492



				A.22/21				Support of E-UTRA
  proximity indication								False				False				53493



				A.22/22				Support of E-UTRA
  SI acquisition for HO								False				False				53494



				A.23/1				Require DL  compressed mode in order to perform measurements on GSM 900P				pc_DL_CompressedModeRequiredForGSM_900P				False				False				53496



				A.23/2				Require UL  compressed mode in order to perform measurements on GSM 900P				pc_UL_CompressedModeRequiredForGSM_900P				False				False				53497



				A.23/3				Require DL
  compressed mode in order to perform measurements on GSM 900E								False				False				53498



				A.23/4				Require UL
  compressed mode in order to perform measurements on GSM 900E								False				False				53499



				A.23/5				Require DL  compressed mode in order to perform measurements on DCS 1800				pc_DL_CompressedModeRequiredForDCS_1800				False				False				53500



				A.23/6				Require UL  compressed mode in order to perform measurements on DCS 1800				pc_UL_CompressedModeRequiredForDCS_1800				False				False				53501



				A.23/7				Require DL  compressed mode in order to perform measurements on GSM 1900				pc_DL_CompressedModeRequiredForGSM_1900				True				False				53502



				A.23/8				Require UL  compressed mode in order to perform measurements on GSM 1900				pc_UL_CompressedModeRequiredForGSM_1900				True				False				53503



				A.23/9				Require DL
  compressed mode in order to perform measurements on GSM 450								False				False				53504



				A.23/10				Require UL
  compressed mode in order to perform measurements on GSM 450								False				False				53505



				A.23/11				Require DL
  compressed mode in order to perform measurements on GSM 480								False				False				53506



				A.23/12				Require UL
  compressed mode in order to perform measurements on GSM 480								False				False				53507



				A.23/13				Require DL
  compressed mode in order to perform measurements on GSM 850								True				False				53508



				A.23/14				Require UL
  compressed mode in order to perform measurements on GSM 850								True				False				53509



				A.24/1				Supports only
  half duplex operation for band 1								False				False				53511



				A.24/2				Supports only
  half duplex operation for band 2								False				False				53512



				A.24/3				Supports only
  half duplex operation for band 3								False				False				53513



				A.24/4				Supports only
  half duplex operation for band 4								False				False				53514



				A.24/5				Supports only
  half duplex operation for band 5								False				False				53515



				A.24/6				Supports only
  half duplex operation for band 6								False				False				53516



				A.24/7				Supports only
  half duplex operation for band 7								False				False				53517



				A.24/8				Supports only
  half duplex operation for band 8								False				False				53518



				A.24/9				Supports only
  half duplex operation for band 9								False				False				53519



				A.24/10				Supports only
  half duplex operation for band 10								False				False				53520



				A.24/11				Supports only
  half duplex operation for band 11								False				False				53521



				A.24/12				Supports only
  half duplex operation for band 12								False				False				53522



				A.24/13				Supports only
  half duplex operation for band 13								False				False				53523



				A.24/14				Supports only
  half duplex operation for band 14								False				False				53524



				A.24/15				Supports only
  half duplex operation for band 17								False				False				53525



				A.24/16				Supports only
  half duplex operation for band 18								False				False				53526



				A.24/17				Supports only
  half duplex operation for band 19								False				False				53527



				A.24/18				Supports only
  half duplex operation for band 20								False				False				53528



				A.24/19				Supports only
  half duplex operation for band 21								False				False				53529



				A.24/20				Supports ROHC
  profile 0x0001								False				False				53530



				A.24/21				Supports ROHC
  profile 0x0002								False				False				53531



				A.24/22				Supports ROHC
  profile 0x0003								False				False				53532



				A.24/23				Supports ROHC
  profile 0x0004								False				False				53533



				A.24/24				Supports ROHC
  profile 0x0006								False				False				53534



				A.24/25				Supports ROHC
  profile 0x0101								False				False				53535



				A.24/26				Supports ROHC
  profile 0x0102								False				False				53536



				A.24/27				Supports ROHC
  profile 0x0103								False				False				53537



				A.24/28				Supports ROHC
  profile 0x0104								False				False				53538



				A.24/29				Supports Specific
  Reference Signals								False				False				53539



				A.24/30				Supports Tx
  Antenna Selection								False				False				53540



				GA.2/41				Support of GPRS				TSPC_GPRS				True				False				50096











3GPP TS 34.121-2



				REF				NAME				DESCRIPTION				VALUE				MANDATORY



				A.0/1				FDD UE Release				Defines the FDD release of the UE.
This PICS is not in 3GG TS 34.121-2, but this info is required for SCR				Rel_7				True				29610



				A.1/1				FDD (DS)								True				False				29571



				A.1/2				TDD 3.84 Mcps								False				False				29572



				A.1/3				TDD 1.28 Mcps (LCR)								False				False				29573



				A.1/4				GSM								True				False				29574



				A.1/5				GPRS								True				False				29575



				A.1/6				E-UTRAN FDD								False				False				52205



				A.1/6				MultiRAT_Capability								False				False				29576



				A.1/7				E-UTRAN TDD								False				False				52206



				A.2/1				Circuit Switched								True				False				29577



				A.2/2				Packet Switched								True				False				29578



				A.2/3				UE supports UE operation mode A: PS and CS simultaneously								True				False				29579



				A.2a/1				Narrow band speech (AMR)								True				False				29612



				A.2a/2				Emergency call								True				False				29613



				A.3/1				Void												False				29580



				A.3/2				Void												False				29581



				A.3/3				Void												False				29582



				A.3/4				Void												False				29583



				A.4/1				Call Control								True				False				29584



				A.4/2				Mobility Management								True				False				29585



				A.4/3				Session Management								True				False				29586



				A.4/4				GPRS Mobility Management								True				False				29587



				A.4/5				Radio Resource Control								True				False				29588



				A.4/6				Packet Data Convergence Protocol								True				False				29589



				A.4/7				Broadcast/Multicast Control								True				False				29590



				A.4/8				Radio Link Control								True				False				29591



				A.4/9				Medium Access Control								True				False				29592



				A.4/10				Physical Layer								True				False				29593



				A.5/1				UE test loop								True				False				29594



				A.5/2				Support of UE test loop mode 1 with UL RLC SDU size bigger than 12160 bits (1520 octets)								True				False				29595



				A.6/1				Chip rate 3,84 Mcps								True				False				29596



				A.6/2				Frequency band: 1 920-1 980, 2 110-2 170 MHz. Band I				Band I				False				False				29597



				A.6/3				Frequency band: 1 850-1 910, 1 930-1 990 MHz. Band II				Band FDD II				True				False				29598



				A.6/4				Frequency band: Other spectrum								False				False				29599



				A.6/5				TX-RX Freq. Sep: 190 MHz								True				False				29600



				A.6/6				TX-RX Freq. Sep: 80 MHz								True				False				29601



				A.6/7				TX-RX Freq. Sep: Variable								False				False				29602



				A.6/8				Carrier raster: 200 kHz								True				False				29603



				A.6/9				UE Power Class 1 for Operation Band I (+33 dBm)								False				False				29604



				A.6/10				UE Power Class 2 for Operation Band I (+27 dBm)								False				False				29605



				A.6/11				UE Power Class 3 for Operation Band I (+24 dBm)								False				False				29606



				A.6/12				UE Power Class 4 for Operation Band I (+21 dBm)								False				False				29607



				A.6/13				Output RF spectrum emissions								True				False				29608



				A.6/14				Frequency band: 1710-1785, 1805-1880 MHz Band III				FDD III				False				False				29609



				A.6/15				Frequency band: 1710-1755, 2110-2155 MHz Band IV				Band FDD IV				False				False				29570



				A.6/16				Frequency band: 824				Band FDD V				True				False				29525



				A.6/17				Frequency band: 830-840, 875-885 MHz Band VI				Band FDD VI				True				False				29526



				A.6/18				Frequency band: 2500-2570, 2620-2690 MHz Band VII				Band VII				False				False				29521



				A.6/19				Frequency band: 880-915, 925-960 MHz FDD VIII				Band VIII				False				False				29522



				A.6/20				Frequency band: 1749.9-1784.9, 1844.9-1879.9 MHz Band IX				Band IX				False				False				29523



				A.6/21				Frequency band: 1710 - 1770, 2110 - 2170 MHz Band X				Band X				False				False				31727



				A.6/22				Frequency band: 1427.9 -1447.9, 1475.9 -1495.9 MHz Band XI				Band XI				False				False				39157



				A.6/23				Frequency band: 699				Band FDD XII				False				False				45196



				A.6/24				Frequency band: 777				Band XIII				False				False				45197



				A.6/25				Frequency band:  788				Band FDD XIV				False				False				45198



				A.6/26				Frequency band: 830				Band FDD XIX				True				False				51327



				A.6/27				Frequency band: 832				Band XX				False				False				51328



				A.6/28				Frequency band: 1447.9				Band XXI				False				False				51329



				A.6/29				DB-DC-HSDPA Configuration 1				Band I and Band VIII								False				55532



				A.6/30				DB-DC-HSDPA Configuration 2				Band II and Band IV								False				55533



				A.6/31				DB-DC-HSDPA Configuration 3				Band I and Band V								False				55534



				A.6/32				Frequency band: 3410				Band XXII								False				65497



				A.6/33				Frequency band: 1850				Band XXV								False				76427



				A.6/34				Frequency band: 814				Band XXVI								False				84208



				A.6a/1				UE Power Class 3 for Operation Band II (+24 dBm)								True				False				45310



				A.6a/2				UE Power Class 3bis  for Operation Band II (+23 dBm)								False				False				45311



				A.6a/3				UE Power Class 4 for Operation Band II (+21 dBm)								False				False				45312



				A.6a/4				UE Power Class 3 for Operation Band III (+24 dBm)								False				False				45314



				A.6a/5				UE Power Class 3bis  for Operation Band III (+23 dBm)								False				False				45315



				A.6a/5				UE Power Class 3bis  for Operation Band XXVI (+23 dBm)								False				False				84210



				A.6a/6				UE Power Class 4 for Operation Band III (+21 dBm)								False				False				45316



				A.6a/7				UE Power Class 3 for Operation Band IV (+24 dBm)								False				False				45317



				A.6a/8				UE Power Class 3bis  for Operation Band IV (+23 dBm)								False				False				45318



				A.6a/9				UE Power Class 4 for Operation Band IV (+21 dBm)								False				False				45319



				A.6a/10				UE Power Class 3 for Operation Band V (+24 dBm)								True				False				45320



				A.6a/11				UE Power Class 3bis  for Operation Band V (+23 dBm)								False				False				45321



				A.6a/12				UE Power Class 4 for Operation Band V (+21 dBm)								False				False				45322



				A.6a/13				UE Power Class 3 for Operation Band VI (+24 dBm)								True				False				45323



				A.6a/14				UE Power Class 3bis  for Operation Band VI (+23 dBm)								False				False				45324



				A.6a/15				UE Power Class 4 for Operation Band VI (+21 dBm)								False				False				45325



				A.6a/16				UE Power Class 3 for Operation Band VII (+24 dBm)								False				False				45326



				A.6a/17				UE Power Class 3bis  for Operation Band VII (+23 dBm)								False				False				45327



				A.6a/18				UE Power Class 4 for Operation Band VII (+21 dBm)								False				False				45328



				A.6a/19				UE Power Class 3 for Operation Band VIII (+24 dBm)								False				False				45329



				A.6a/20				UE Power Class 3bis  for Operation Band VIII (+23 dBm)								False				False				45330



				A.6a/21				UE Power Class 4 for Operation Band VIII (+21 dBm)								False				False				45331



				A.6a/22				UE Power Class 3 for Operation Band IX (+24 dBm)								False				False				45332



				A.6a/23				UE Power Class 3bis  for Operation Band IX (+23 dBm)								False				False				45333



				A.6a/24				UE Power Class 4 for Operation Band IX (+21 dBm)								False				False				45334



				A.6a/25				UE Power Class 3 for Operation Band X (+24 dBm)								False				False				45335



				A.6a/26				UE Power Class 3bis  for Operation Band X (+23 dBm)								False				False				45336



				A.6a/27				UE Power Class 4 for Operation Band X (+21 dBm)								False				False				45337



				A.6a/28				UE Power Class 3 for Operation Band XI (+24 dBm)								False				False				45338



				A.6a/29				UE Power Class 3bis  for Operation Band XI (+23 dBm)								False				False				45339



				A.6a/30				UE Power Class 4 for Operation Band XI (+21 dBm)								False				False				45340



				A.6a/31				UE Power Class 3 for Operation Band XII (+24 dBm)								False				False				45341



				A.6a/32				UE Power Class 3bis  for Operation Band XII (+23 dBm)								False				False				51330



				A.6a/33				UE Power Class 4 for Operation Band XII (+21 dBm)								False				False				51331



				A.6a/34				UE Power Class 3 for Operation Band XIII (+24 dBm)								False				False				51332



				A.6a/35				UE Power Class 3bis  for Operation Band XIII (+23 dBm)								False				False				51333



				A.6a/36				UE Power Class 4 for Operation Band XIII (+21 dBm)								False				False				51334



				A.6a/37				UE Power Class 3 for Operation Band XIV (+24 dBm)								False				False				51335



				A.6a/38				UE Power Class 3bis  for Operation Band XIV (+23 dBm)								False				False				51336



				A.6a/39				UE Power Class 4 for Operation Band XIV (+21 dBm)								False				False				51337



				A.6a/40				UE Power Class 3 for Operation Band XIX (+24 dBm)								True				False				51338



				A.6a/41				UE Power Class 3bis  for Operation Band XIX (+23 dBm)								False				False				51339



				A.6a/42				UE Power Class 4 for Operation Band XIX (+21 dBm)								False				False				51340



				A.6a/43				UE Power Class 3 for Operation Band XXI (+24 dBm)								False				False				51341



				A.6a/44				UE Power Class 3bis  for Operation Band XXI (+23 dBm)								False				False				51342



				A.6a/45				UE Power Class 4 for Operation Band XXI (+21 dBm)								False				False				51343



				A.6a/46				UE Power Class 3 for Operation Band XX (+24 dBm)								False				False				51344



				A.6a/47				UE Power Class 3bis  for Operation Band XX (+23 dBm)								False				False				51345



				A.6a/48				UE Power Class 4 for Operation Band XX (+21 dBm)								False				False				51346



				A.6a/49				UE Power Class 3 for Operation Band XXII (+24 dBm)												False				65498



				A.6a/50				UE Power Class 3bis  for Operation Band XXII (+23 dBm)												False				65499



				A.6a/51				UE Power Class 4 for Operation Band XXII (+21 dBm)												False				65500



				A.6a/52				UE Power Class 3 for Operation Band XXV (+24 dBm)												False				76428



				A.6a/53				UE Power Class 3bis  for Operation Band XXV (+23 dBm)												False				76429



				A.6a/54				UE Power Class 4 for Operation Band XXV (+21 dBm)												False				76430



				A.6a/55				UE Power Class 3 for Operation Band XXVI (+24 dBm)												False				84209



				A.6a/56				UE Power Class 3bis  for Operation Band XXVI (+23 dBm)												False				84211



				A.6a/57				UE Power Class 4 for Operation Band XXVI (+21 dBm)												False				84212



				A.7/1				Support of turbo decoding								True				False				29527



				A.7/2				Support of turbo encoding								True				False				29528



				A.7/3				Support for SF 512 (downlink)								False				False				29529



				A.7/4				Support of PDSCH								False				False				29530



				A.7/5				Simultaneous reception of SCCPCH and DPCH								False				False				29531



				A.7/6				Simultaneous reception of  SCCPCH, DPCH and PDSCH								False				False				29532



				A.7/7				Support of PCPCH								False				False				29611



				A.7/8				Support of uplink compressed mode only								False				False				29533



				A.7/9				Support of downlink compressed mode only								False				False				29534



				A.7/10				Support of uplink and downlink compressed mode								True				False				29535



				A.7/11				Void								True				False				29536



				A.7/12				Void								True				False				29537



				A.7/13				Void								True				False				29538



				A.7/14				Support of HS-PDSCH								True				False				29539



				A.7/15				Support of E-DPDCH								True				False				29540



				A.7/16				Support of MBMS								False				False				31726



				A.7/17				Support of HS-SCCHless HS-DSCH								False				False				40123



				A.7/18				Full support of F-DPCH								True				False				45194



				A.7/19				Support of DPCCH Discontinuous Transmission								True				False				48706



				A.7/20				Support of Target Cell Pre-Configuration								False				False				51347



				A.7/21				Support of HS-PDSCH in CELL_FACH								False				False				51348



				A.7/22				Support of Common E-DCH								False				False				51349



				A.7/23				Support of dual band operation								False				False				55535



				A.7/24				Support of CSG												False				65501



				A.7/25				Support of intra-frequency SI acquisition for HO												False				65502



				A.7/26				Support of inter-frequency SI acquisition for HO												False				65503



				A.7/27				Support of dual cell E-DCH operation												False				65504



				A.7/28				Support of MIMO only with single-stream restriction												False				65505



				A.7/29				Support of TX Diversity on DL Control Channels by MIMO Capable UE when MIMO operation is active												False				65506



				A.8/1				FDD HS-DSCH physical layer Category 1								False				False				29541



				A.8/2				FDD HS-DSCH physical layer Category  2								False				False				29542



				A.8/3				FDD HS-DSCH physical layer Category 3								False				False				29543



				A.8/4				FDD HS-DSCH physical layer Category 4								False				False				29544



				A.8/5				FDD HS-DSCH physical layer Category 5								False				False				29545



				A.8/6				FDD HS-DSCH physical layer Category 6								False				False				29546



				A.8/7				FDD HS-DSCH physical layer Category 7								False				False				29547



				A.8/8				FDD HS-DSCH physical layer Category 8								True				False				29548



				A.8/9				FDD HS-DSCH physical layer Category 9								False				False				29549



				A.8/10				FDD HS-DSCH physical layer Category 10								False				False				29550



				A.8/11				FDD HS-DSCH physical layer Category 11								False				False				29551



				A.8/12				FDD HS-DSCH physical layer Category 12								False				False				29552



				A.8/13				FDD HS-DSCH physical layer Category 13								False				False				40119



				A.8/14				FDD HS-DSCH physical layer Category 14								False				False				40120



				A.8/15				FDD HS-DSCH physical layer Category 15								False				False				40121



				A.8/16				FDD HS-DSCH physical layer Category 16								False				False				40122



				A.8/17				FDD HS-DSCH physical layer Category 17								False				False				46229



				A.8/18				FDD HS-DSCH physical layer Category 18								False				False				46231



				A.8/19				FDD HS-DSCH physical layer Category 19								False				False				48707



				A.8/20				FDD HS-DSCH physical layer Category 20								False				False				48708



				A.8/21				FDD HS-DSCH physical layer Category 21								False				False				48710



				A.8/22				FDD HS-DSCH physical layer Category 22								False				False				48711



				A.8/23				FDD HS-DSCH physical layer Category 23								False				False				48712



				A.8/24				FDD HS-DSCH physical layer Category 24								False				False				48713



				A.8/25				FDD HS-DSCH physical layer Category 25								False				False				54579



				A.8/26				FDD HS-DSCH physical layer Category 26								False				False				54580



				A.8/27				FDD HS-DSCH physical layer Category 27								False				False				54581



				A.8/28				FDD HS-DSCH physical layer Category 28								False				False				54582



				A.8/29				FDD HS-DSCH physical layer Category 29												False				65507



				A.8/30				FDD HS-DSCH physical layer Category 30												False				65508



				A.8/31				FDD HS-DSCH physical layer  Category 31												False				65509



				A.8/32				Category 32												False				84213



				A.9/1				FDD E-DCH physical layer Category 1								False				False				29553



				A.9/2				FDD E-DCH physical layer Category 2								False				False				29554



				A.9/3				FDD E-DCH physical layer Category 3								False				False				29555



				A.9/4				FDD E-DCH physical layer Category 4								False				False				29556



				A.9/5				FDD E-DCH physical layer Category 5								False				False				29557



				A.9/6				FDD E-DCH physical layer Category 6								True				False				29558



				A.9/7				FDD E-DCH physical layer Category 7								False				False				45195



				A.9/8				FDD E-DCH physical layer Category 8												False				65510



				A.9/9				FDD E-DCH physical layer Category 9												False				65511



				A.10/1				Up-link reference measurement channel 12.2 kbps (FDD)								True				True				29559



				A.10/2				Down-link reference measurement channel 12.2 kbps (FDD)								True				True				29560



				A.10/3				Up-link reference measurement channel 64 kbps (FDD)								True				False				29561



				A.10/4				Down-link reference measurement channel 64 kbps (FDD)								True				False				29562



				A.10/5				Up-link reference measurement channel 144 kbps (FDD)								True				False				29563



				A.10/6				Down-link reference measurement channel 144 kbps (FDD)								True				False				29564



				A.10/7				Up-link reference measurement channel 384 kbps (FDD)								True				False				29565



				A.10/8				Down-link reference measurement channel 384 kbps (FDD)								True				False				29566



				A.10/9				Up-link reference measurement channel 768 kbps (FDD)								True				False				29567



				A.10/10				Down-link reference measurement channel 2 64 kbps (FDD)								False				False				40118



				A.11/1				Enhanced  performance requirements type 1								False				False				29568



				A.11/2				Enhanced performance  requirements type 2								False				False				29569



				A.11/3				Enhanced performance requirements type 3								False				False				29524



				A.11/4				Enhanced performance requirements type 1 for E-DCH								False				False				40117



				A.11/5				Enhanced performance requirements type 1 for MBMS								False				False				45199



				A.11/6				Enhanced performance requirements Type 3i								False				False				48709



				A.11/7				Enhanced performance requirements Type1 for DCH								False				False				53796



				A.12/1				UE without vibration sensitive components								True				False				32627



				A.12/2				Support of inter-RAT PS handover to E-UTRA (FDD) from UTRA												False				84214



				A.12/3				Support of inter-RAT PS handover to E-UTRA (TDD) from UTRA												False				84215



				A.13/1				Support of - UTRA CELL_PCH to EUTRA RRC_IDLE cell reselection - UTRA URA_PCH to EUTRA RRC_IDLE cell reselection												False				84216



				A.13/2				Support of - EUTRAN measurements and reporting in connected mode												False				84217











3GPP TS 51.010-2



				REF				NAME				DESCRIPTION				VALUE				MANDATORY



				A.0/1				GSM Release								Rel7				False				40019



				A.0/2				Support of Band FDD I								False				False				47002



				A.0/3				Support of Band FDD II								True				False				47003



				A.0/4				Support of Band FDD IV								False				False				47004



				A.0/5				Support of Band FDD V								True				False				47005



				A.0/6				Support of Band FDD VIII								False				False				47006



				A.1/1				Standard GSM Band (P-GSM)								False				False				4489



				A.1/2				Extended GSM Band (E-GSM), (including standard Band)								False				False				4490



				A.1/3				R-GSM Band (including standard and E-GSM Band)								False				False				4492



				A.1/4				DCS 1800 band								False				False				4493



				A.1/5				Multiple-band, not simultaneously								False				False				4495



				A.1/6				Multiple-band, simultaneously								True				False				4496



				A.1/7				Small Mobile Station								True				False				4498



				A.1/8				GSM Power Class 2								False				False				4499



				A.1/9				GSM Power Class 3								False				False				4501



				A.1/10				GSM Power Class 4								False				False				4502



				A.1/11				GSM Power Class 5								False				False				4507



				A.1/12				DCS Power Class 1								False				False				4508



				A.1/13				DCS Power Class 2								False				False				4509



				A.1/14				DCS Power Class 3								False				False				4511



				A.1/15				HSCSD Multislot MS								False				False				4513



				A.1/16				GSM 450 band								False				False				4515



				A.1/17				GSM 480 band								False				False				4516



				A.1/18				PCS 1900 band								True				False				4517



				A.1/19				PCS Power Class 1								True				False				4519



				A.1/20				PCS Power Class 2								False				False				4521



				A.1/21				PCS Power Class 3								False				False				4522



				A.1/22				Multislot Class1								False				False				4524



				A.1/23				Multislot Class2								False				False				4526



				A.1/24				Multislot Class3								False				False				4528



				A.1/25				Multislot Class4								False				False				4530



				A.1/26				Multislot Class5								False				False				4532



				A.1/27				Multislot Class6								False				False				4535



				A.1/28				Multislot Class7								False				False				4537



				A.1/29				Multislot Class8								False				False				4539



				A.1/30				Multislot Class9								False				False				4541



				A.1/31				Multislot Class10								False				False				4543



				A.1/32				Multislot Class11								False				False				4544



				A.1/33				Multislot Class12								False				False				4547



				A.1/34				Multislot Class13								False				False				4549



				A.1/35				Multislot Class14								False				False				4550



				A.1/36				Multislot Class15								False				False				4552



				A.1/37				Multislot Class16								False				False				4554



				A.1/38				Multislot Class17								False				False				4555



				A.1/39				Multislot Class18								False				False				4557



				A.1/40				Multislot Class19								False				False				4559



				A.1/41				Multislot Class20								False				False				4561



				A.1/42				Multislot Class21								False				False				4563



				A.1/43				Multislot Class22								False				False				4564



				A.1/44				Multislot Class23								False				False				4566



				A.1/45				Multislot Class24								False				False				4569



				A.1/46				Multislot Class25								False				False				4570



				A.1/47				Multislot Class26								False				False				4572



				A.1/48				Multislot Class27								False				False				4573



				A.1/49				Multislot Class28								False				False				4575



				A.1/50				Multislot Class29								False				False				4577



				A.1/51				GPRS Multislot operation								True				False				4579



				A.1/52				EGPRS capable of 8PSK in Uplink, of all Multislot classes								True				False				4582



				A.1/53				GSM 700 band								False				False				4584



				A.1/54				GSM 750 band								False				False				4585



				A.1/55				GSM 850 band								True				False				4587



				A.1/56				Support of UTRAN Radio Access Technology								True				False				4589



				A.1/57				Support of GPRS Multislot class on the uplink								True				False				4591



				A.1/58				Support of COMPACT								False				False				4593



				A.1/59				DTM/GPRS Multislot Class 1								False				False				4594



				A.1/60				DTM/GPRS Multislot Class 5								False				False				4596



				A.1/61				DTM/GPRS Multislot Class 9								False				False				4598



				A.1/62				Support of singleslot allocation in DTM/GPRS								False				False				4600



				A.1/63				Support of UTRAN FDD								True				False				4602



				A.1/64				Support of UTRAN TDD								False				False				4603



				A.1/65				Support of Conventional GPS								False				False				4605



				A.1/66				EGPRS Multislot operation								True				False				4607



				A.1/67				GPRS Multislot Class1								False				False				4609



				A.1/68				GPRS Multislot Class2								False				False				4610



				A.1/69				GPRS Multislot Class3								False				False				4612



				A.1/70				GPRS Multislot Class4								False				False				4614



				A.1/71				GPRS Multislot Class5								False				False				4616



				A.1/72				GPRS Multislot Class6								False				False				4617



				A.1/73				GPRS Multislot Class7								False				False				4619



				A.1/74				GPRS Multislot Class8								False				False				4621



				A.1/75				GPRS Multislot Class9								False				False				4623



				A.1/76				GPRS Multislot Class10								True				False				4624



				A.1/77				GPRS Multislot Class11								False				False				4626



				A.1/78				GPRS Multislot Class12								False				False				4627



				A.1/79				GPRS Multislot Class13								False				False				4629



				A.1/80				GPRS Multislot Class14								False				False				4631



				A.1/81				GPRS Multislot Class15								False				False				4633



				A.1/82				GPRS Multislot Class16								False				False				4635



				A.1/83				GPRS Multislot Class17								False				False				4637



				A.1/84				GPRS Multislot Class18								False				False				4639



				A.1/85				GPRS Multislot Class19								False				False				4642



				A.1/86				GPRS Multislot Class20								False				False				4643



				A.1/87				GPRS Multislot Class21								False				False				4645



				A.1/88				GPRS Multislot Class22								False				False				4646



				A.1/89				GPRS Multislot Class23								False				False				4647



				A.1/90				GPRS Multislot Class24								False				False				4649



				A.1/91				GPRS Multislot Class25								False				False				4651



				A.1/92				GPRS Multislot Class26								False				False				4653



				A.1/93				GPRS Multislot Class27								False				False				4655



				A.1/94				GPRS Multislot Class28								False				False				4657



				A.1/95				GPRS Multislot Class29								False				False				4658



				A.1/96				EGPRS Multislot Class1								False				False				4660



				A.1/97				EGPRS Multislot Class2								False				False				4661



				A.1/98				EGPRS Multislot Class3								False				False				4663



				A.1/99				EGPRS Multislot Class4								False				False				4665



				A.1/100				EGPRS Multislot Class5								False				False				4666



				A.1/101				EGPRS Multislot Class6								False				False				4668



				A.1/102				EGPRS Multislot Class7								False				False				4670



				A.1/103				EGPRS Multislot Class8								False				False				4671



				A.1/104				EGPRS Multislot Class9								False				False				4672



				A.1/105				EGPRS Multislot Class10								True				False				4673



				A.1/106				EGPRS Multislot Class11								False				False				4674



				A.1/107				EGPRS Multislot Class12								False				False				4675



				A.1/108				EGPRS Multislot Class13								False				False				4677



				A.1/109				EGPRS Multislot Class14								False				False				4679



				A.1/110				EGPRS Multislot Class15								False				False				4681



				A.1/111				EGPRS Multislot Class16								False				False				4683



				A.1/112				EGPRS Multislot Class17								False				False				4685



				A.1/113				EGPRS Multislot Class18								False				False				4687



				A.1/114				EGPRS Multislot Class19								False				False				4689



				A.1/115				EGPRS Multislot Class20								False				False				4691



				A.1/116				EGPRS Multislot Class21								False				False				4693



				A.1/117				EGPRS Multislot Class22								False				False				4695



				A.1/118				EGPRS Multislot Class23								False				False				4697



				A.1/119				EGPRS Multislot Class24								False				False				4699



				A.1/120				EGPRS Multislot Class25								False				False				4700



				A.1/121				EGPRS Multislot Class26								False				False				4702



				A.1/122				EGPRS Multislot Class27								False				False				4704



				A.1/123				EGPRS Multislot Class28								False				False				4705



				A.1/124				EGPRS Multislot Class29								False				False				4707



				A.1/125				GSM 850 Power Class 2								False				False				4709



				A.1/126				GSM 850 Power Class 3								False				False				4711



				A.1/127				GSM 850 Power Class 4								True				False				4712



				A.1/128				GSM 850 Power Class 5								False				False				4715



				A.1/129				8-PSK GSM Power Class E1								False				False				4717



				A.1/130				8-PSK GSM Power Class E2								False				False				4718



				A.1/131				8-PSK GSM Power Class E3								False				False				4720



				A.1/132				8-PSK DCS Power Class E1								False				False				4721



				A.1/133				8-PSK DCS Power Class E2								False				False				4722



				A.1/134				8-PSK DCS Power Class E3								False				False				4723



				A.1/135				8-PSK PCS Power Class E1								False				False				4724



				A.1/136				8-PSK PCS Power Class E2								True				False				4727



				A.1/137				8-PSK PCS Power Class E3								False				False				4729



				A.1/138				8-PSK GSM 850 Power Class E1								False				False				4730



				A.1/139				8-PSK GSM 850 Power Class E2								True				False				4732



				A.1/140				8-PSK GSM 850 Power Class E3								False				False				4734



				A.1/141				GSM850 and GSM1800 Band Interworking								False				False				4735



				A.1/142				GSM900 and GSM1900 Band Interworking								False				False				4738



				A.1/143				GSM850 and GSM900 Band Interworking								False				False				4740



				A.1/144				DTM/EGPRS Multislot Class 1								False				False				4743



				A.1/145				DTM/EGPRS Multislot Class 5								False				False				4745



				A.1/146				DTM/EGPRS Multislot Class 9								False				False				4748



				A.1/147				Support of singleslot allocation in DTM/EGPRS								False				False				4750



				A.1/148				DTM/GPRS Multislot Class 11								True				False				4752



				A.1/149				GPRS Multislot Class30								False				False				4754



				A.1/150				GPRS Multislot Class31								False				False				4756



				A.1/151				GPRS Multislot Class32								False				False				4757



				A.1/152				GPRS Multislot Class33								False				False				4760



				A.1/153				GPRS Multislot Class34								False				False				4762



				A.1/154				GPRS Multislot Class35								False				False				4765



				A.1/155				GPRS Multislot Class36								False				False				4766



				A.1/156				GPRS Multislot Class37								False				False				4768



				A.1/157				GPRS Multislot Class38								False				False				4770



				A.1/158				GPRS Multislot Class39								False				False				4771



				A.1/159				GPRS Multislot Class40								False				False				4773



				A.1/160				GPRS Multislot Class41								False				False				4775



				A.1/161				GPRS Multislot Class42								False				False				4777



				A.1/162				GPRS Multislot Class43								False				False				4779



				A.1/163				GPRS Multislot Class44								False				False				4781



				A.1/164				GPRS Multislot Class45								False				False				4783



				A.1/165				EGPRS Multislot Class30								False				False				4785



				A.1/166				EGPRS Multislot Class31								False				False				4786



				A.1/167				EGPRS Multislot Class32								False				False				4788



				A.1/168				EGPRS Multislot Class33								False				False				4790



				A.1/169				EGPRS Multislot Class34								False				False				4792



				A.1/170				EGPRS Multislot Class35								False				False				4794



				A.1/171				EGPRS Multislot Class36								False				False				4796



				A.1/172				EGPRS Multislot Class37								False				False				4798



				A.1/173				EGPRS Multislot Class38								False				False				4801



				A.1/174				EGPRS Multislot Class39								False				False				4802



				A.1/175				EGPRS Multislot Class40								False				False				4804



				A.1/176				EGPRS Multislot Class41								False				False				4806



				A.1/177				EGPRS Multislot Class42								False				False				4808



				A.1/178				EGPRS Multislot Class43								False				False				4809



				A.1/179				EGPRS Multislot Class44								False				False				4811



				A.1/180				EGPRS Multislot Class45								False				False				4813



				A.1/181				VOID								False				False				17554



				A.1/182				GSM 710 band								False				False				26170



				A.1/183				T GSM 810 band								False				False				26171



				A.1/184				DTM/EGPRS Multislot Class 11								True				False				26169



				A.1/185				T-GSM 380 band								False				False				29421



				A.1/186				T-GSM 410 band								False				False				29422



				A.1/187				T-GSM 900 band								False				False				29423



				A.1/188				EGPRS Multislot Operation in Uplink Direction								True				False				32519



				A.1/189				GMSK_MULTISLOT_POWER_PROFILE 0								False				False				46992



				A.1/190				GMSK_MULTISLOT_POWER_PROFILE 1								False				False				46993



				A.1/191				GMSK_MULTISLOT_POWER_PROFILE 2								True				False				46994



				A.1/192				GMSK_MULTISLOT_POWER_PROFILE 3								False				False				46995



				A.1/193				8-PSK_MULTISLOT_POWER_PROFILE 0								False				False				46996



				A.1/194				8-PSK_MULTISLOT_POWER_PROFILE 1								False				False				46997



				A.1/195				8-PSK_MULTISLOT_POWER_PROFILE 2								True				False				46998



				A.1/196				8-PSK_MULTISLOT_POWER_PROFILE 3								False				False				46999



				A.1/197				Multislot Capability Reduction for Downlink Dual Carrier of 0 or 1 Timeslots								False				False				47937



				A.1/198				Multislot Capability Reduction for Downlink Dual Carrier of 2 or more Timeslots								False				False				47938



				A.1/199				Support of 16 QAM in the Uplink								False				False				47982



				A.1/200				Revision Level GSM Phase 1								False				False				50845



				A.1/201				Revision Level GSM Phase 2								False				False				50846



				A.1/202				Revision Level  MS supporting R99 or later								True				False				50847



				A.1/203				8-PSK struct								True				False				50848



				A.1/204				8-PSK RF Power Capability 1								True				False				50849



				A.1/205				8-PSK RF Power Capability 2								True				False				50850



				A.1/206				GSM 400 Power Class2								False				False				50851



				A.1/207				GSM 400 Power Class3								False				False				50852



				A.1/208				GSM 400 Power Class4								False				False				50853



				A.1/209				GSM 400 Power Class5								False				False				50854



				A.1/210				UMTS 3.84 Mcps TDD Radio Access Technology Capability								False				False				50855



				A.1/211				CDMA 2000 Radio Access Technology Capability								False				False				50856



				A.1/212				Single Band Support								False				False				50857



				A.1/213				GSM 750 Power Class2								False				False				50858



				A.1/214				GSM 750 Power Class3								False				False				50859



				A.1/215				GSM 750 Power Class4								False				False				50860



				A.1/216				GSM 750 Power Class5								False				False				50861



				A.1/217				UMTS 1.28 Mcps TDD Radio Access Technology Capability								False				False				50862



				A.1/218				GERAN Iu Mode Capabilities								False				False				50863



				A.1/219				TSPC_FLO_Iu_Capability								False				False				50864



				A.1/220				GSM 710 Power Class2								False				False				50865



				A.1/221				GSM 710 Power Class3								False				False				50866



				A.1/222				GSM 710 Power Class4								False				False				50867



				A.1/223				GSM 710 Power Class5								False				False				50868



				A.1/224				E-UTRA FDD support								False				False				50869



				A.1/225				E-UTRA TDD support								False				False				50870



				A.1/226				ECSD Multi Slot class								False				False				50871



				A.1/227				T-GSM 400 Class2								False				False				50872



				A.1/228				T-GSM 400 Class3								False				False				50873



				A.1/229				T-GSM 400 Class4								False				False				50874



				A.1/230				T-GSM 400 Class5								False				False				50875



				A.1/231				T-GSM 810 Class2								False				False				50876



				A.1/232				T-GSM 810 Class3								False				False				50877



				A.1/233				T-GSM 810 Class4								False				False				50878



				A.1/234				T-GSM 810 Class5								False				False				50879



				A.1/235				DTM GPRS Multislot Class 31								False				False				50880



				A.1/236				DTM GPRS Multislot Class 32								False				False				50881



				A.1/237				DTM GPRS Multislot Class 33								False				False				50882



				A.1/238				DTM GPRS Multislot Class 34								False				False				50883



				A.1/239				DTM GPRS Multislot Class 35								False				False				50884



				A.1/240				DTM GPRS Multislot Class 36								False				False				50885



				A.1/241				DTM GPRS Multislot Class 37								False				False				50886



				A.1/242				DTM GPRS Multislot Class 38								False				False				50887



				A.1/243				DTM GPRS Multislot Class 39								False				False				50888



				A.1/244				DTM GPRS Multislot Class 40								False				False				50889



				A.1/245				DTM GPRS Multislot Class 41								False				False				50890



				A.1/246				DTM GPRS Multislot Class 42								False				False				50891



				A.1/247				DTM GPRS Multislot Class 43								False				False				50892



				A.1/248				DTM GPRS Multislot Class 44								False				False				50893



				A.1/249				DTM EGPRS Multislot Class 31								False				False				50894



				A.1/250				DTM EGPRS Multislot Class 32								False				False				50895



				A.1/251				DTM EGPRS Multislot Class 33								False				False				50896



				A.1/252				DTM EGPRS Multislot Class 34								False				False				50897



				A.1/253				DTM EGPRS Multislot Class 35								False				False				50898



				A.1/254				DTM EGPRS Multislot Class 36								False				False				50899



				A.1/255				DTM EGPRS Multislot Class 37								False				False				50900



				A.1/256				DTM EGPRS Multislot Class 38								False				False				50901



				A.1/257				DTM GPRS Multislot Class 6								False				False				50902



				A.1/258				DTM GPRS Multislot Class 10								False				False				50903



				A.1/259				DTM EGPRS Multislot Class10								False				False				50904



				A.1/260				Support of 32 QAM in the Uplink								False				False				50905



				A.1/261				DTM EGPRS Multislot Class 41												False				60364



				A.1/262				DTM EGPRS Multislot Class 42												False				60365



				A.1/263				DTM EGPRS Multislot Class 43												False				60366



				A.1/264				DTM EGPRS Multislot Class 44												False				60367



				A.1/265				EFTA Alternative multislot Class 19												False				60368



				A.1/266				EFTA Alternative multislot Class 20												False				60369



				A.1/267				EFTA Alternative multislot Class 21												False				60370



				A.1/268				EFTA Alternative multislot Class 22												False				60371



				A.1/269				EFTA Alternative multislot Class 23												False				60372



				A.1/270				EFTA Alternative multislot Class 24												False				60373



				A.1/271				EFTA Alternative multislot Class 25												False				60374



				A.1/272				EFTA Alternative multislot Class 26												False				60375



				A.1/273				EFTA Alternative multislot Class 27												False				60376



				A.1/274				EFTA Alternative multislot Class 28												False				60377



				A.1/275				EFTA Alternative multislot Class 29												False				60379



				A.1/276				EFTA Alternative multislot Class 1												False				79744



				A.1/277				EFTA Alternative multislot Class 2												False				79745



				A.1/278				EFTA Alternative multislot Class 3												False				79746



				A.1b/1				Release of GPRS supported.								Release_7				False				4823



				A.1b/2				Release of AMR supported.								Release_7				False				4825



				A.1b/3				Release of EGPRS supported.								Release_7				False				4827



				A.1b/4				Release of RRLP supported.								Not_supported				False				46989



				A.1b/5				Release of Higher Layer supported.								Release_7				False				47001



				A.1b/6				Release of Acoustic implementation supported.								Not_supported				False				47939



				A.2/1				Display of Called Number								True				False				4491



				A.2/2				Indication of Call Progress Signals								True				False				4494



				A.2/3				Country/PLMN Indication								True				False				4497



				A.2/4				Country/PLMN Selection								True				True				4500



				A.2/5				Keypad								True				False				4503



				A.2/6				IMEI								True				True				4504



				A.2/7				Short Message Overflow Indication								True				True				4505



				A.2/8				DTE /DCE Interface								True				False				4506



				A.2/9				ISDN 'S' Interface								False				False				4510



				A.2/10				International Access Function								True				False				4512



				A.2/11				Service Indicator								True				False				4514



				A.2/12				Autocalling restriction capabilities								False				False				4518



				A.2/13				Dual Tone Multi Frequency function								True				False				4520



				A.2/14				Subscription Identity Management								True				True				4523



				A.2/15				On/Off switch								True				False				4525



				A.2/16				Subaddress								False				False				4527



				A.2/17				Support of Encryption A5/1								True				True				4529



				A.2/18				Void								True				False				4531



				A.2/19				Short Message Service Cell Broadcast DRX								True				False				4533



				A.2/20				Abbreviated Dialling								True				False				4534



				A.2/21				Fixed Dialling Number								True				False				4536



				A.2/22				Barring of Outgoing Calls								True				False				4538



				A.2/23				DTMF Control Digits Separator								True				False				4540



				A.2/24				Selection of Directory No in Short Messages								False				False				4542



				A.2/25				Last Numbers Dialled								True				False				4545



				A.2/26				At least one autocalling feature								False				False				4546



				A.2/27				Alphanumeric display								True				False				4548



				A.2/28				Other means of display								False				False				4551



				A.2/29				Speech indicator								False				False				4553



				A.2/30				Support of the extended Short message cell broadcast channel								False				False				4556



				A.2/31				Support of Additional Call Set-up MMI Procedures								False				False				4558



				A.2/32				Void												False				4560



				A.2/33				Ciphering Indicator								True				False				4562



				A.2/34				Network								False				False				4565



				A.2/35				ME-SIM lock								True				False				4567



				A.2/36				Service Dialling Numbers								True				False				4568



				A.2/37				Extended timing advance								False				False				4571



				A.2/38				Support of SoLSA								False				False				4574



				A.2/39				Audible Indication of Service Tones								False				False				4576



				A.2/40				Autocalling_Cause 27 Implemented in Cat 3								False				False				4578



				A.2/41				Support of GPRS								True				False				4580



				A.2/42				Support of EGPRS								True				False				4581



				A.2/43				Support of GPRS Encryption								True				False				4583



				A.2/44				Control of Supplementary Services								True				False				4586



				A.2/45				Short message								True				False				4588



				A.2/46				Emergency calls capabilities								True				False				4590



				A.2/47				GPRS operation mode class A								False				False				4592



				A.2/48				GPRS operation mode class B								True				False				4595



				A.2/49				GPRS operation mode class C								False				False				4597



				A.2/50				MS supporting SMS over GPRS								True				False				4599



				A.2/52				Void								True				False				4601



				A.2/53				Support of ECSD								False				False				4604



				A.2/54				GPRS test mode A								True				False				4606



				A.2/55				GPRS test mode B								True				False				4608



				A.2/56				EGPRS test mode								True				False				4611



				A.2/57				Support of MS-Assisted E-OTD								False				False				4613



				A.2/58				Non-zero value of Non_DRX_Timer								True				False				4615



				A.2/59				Support of MS-Based A-GPS L1 C/A								False				False				4618



				A.2/60				Support of MS-Assisted A-GPS L1 C/A								False				False				4620



				A.2/61				Void								False				False				4622



				A.2/62				Support of DTM/GPRS								True				False				4625



				A.2/63				Support MS Assisted EOTD Performance for GMSK								False				False				4630



				A.2/64				Support MS Assisted EOTD Performance for 8PSK								False				False				4628



				A.2/65				Support of EGPRS Packet Access enhancement								True				False				4632



				A.2/66				Void								True				False				4634



				A.2/67				Support of MT SMS over GPRS								True				False				4636



				A.2/68				Void								True				False				4640



				A.2/69				Support of DTM/EGPRS								True				False				4638



				A.2/70				Support of Extended dynamic allocation								True				False				4641



				A.2/71				Support of GAN A/Gb mode								False				False				4644



				A.2/72				Support of GERAN FEATURE PACKAGE 1				Rel-4				True				False				20087



				A.2/73				Support of Encryption A5/3				Rel-6				True				False				20086



				A.2/74				Support of Time Fine Assistance								False				False				29425



				A.2/75				Support of Encryption GEA2								True				False				29428



				A.2/76				Support of Encryption GEA3								True				False				29429



				A.2/77				Use of R99 Emergency numbers								True				False				29427



				A.2/78				Support of GERAN FEATURE PACKAGE 2								False				False				32524



				A.2/79				Support of GAN to UTRAN CS Handover								False				False				32522



				A.2/80				Support of UTRAN to GAN CS Handover								False				False				32521



				A.2/81				Support of Enhanced DTM CS								False				False				32531



				A.2/82				Support of PS Handover								True				False				43412



				A.2/83				Support of simultaneous CS and PS services in GAN								False				False				43415



				A.2/84				Support of Latency reductions								False				False				46990



				A.2/85				Support of Downlink Dual Carrier								False				False				47000



				A.2/86				Support of UEA2 and UIA2								True				False				47979



				A.2/87				Support of Encryption A5/4								False				False				47980



				A.2/88				Support of Encryption GEA4								False				False				47981



				A.2/89				Support of EGPRS2A								False				False				47983



				A.2/90				Support of EGPRS2B								False				False				47984



				A.2/91				eCall only equipment								False				False				47985



				A.2/92				eCall Support on MS								False				False				47986



				A.2/93				Support of DTM during Downlink Dual Carrier								False				False				50834



				A.2/94				Support of MS-Based A-GANSS								False				False				50909



				A.2/95				Support of MS-Assisted A-GANSS								False				False				50910



				A.2/96				Support for GLONASS								False				False				50906



				A.2/97				Support for Modernized GPS								False				False				50907



				A.2/98				Support for Galileo								False				False				50908



				A.2/99				Support of CS domain in GAN Iu mode								False				False				50837



				A.2/100				Support of PS domain in GAN Iu mode								False				False				50838



				A.2/101				Support of GAN Iu mode								False				False				50842



				A.2/102				Support of MS-Based E-OTD								False				False				53332



				A.2/103				Additional Positioning Capabilities								False				False				53333



				A.2/104				Ciphering Mode Setting Capability								True				False				53334



				A.2/105				Support of PS Handover to GAN								False				False				53335



				A.2/106				Support of Multiple TBFs								False				False				53336



				A.2/107				Void								True				False				53337



				A.2/108				Support of
  Extended RLC/MAC control message segmentation								True				False				53338



				A.2/109				Support of DTM
  Handover								False				False				53339



				A.2/110				Support of
  Flexible Timeslot Assignment								True				False				53340



				A.2/111				Support of RLC Non-persistent Mode								False				False				53341



				A.2/112				Support of E-UTRA
  CCN								False				False				53342



				A.2/113				Support of PS
  Handover to E-UTRA								False				False				53343



				A.2/114				Support of
  EGPRS2A Uplink								False				False				53344



				A.2/115				Support of
  EGPRS2A Downlink								False				False				53345



				A.2/116				Support of
  EGPRS2B Uplink								False				False				53346



				A.2/117				Support of
  EGPRS2B Downlink								False				False				53347



				A.2/118				Support of
  Indication of Upper Layer PDU Start Capability for RLC UM								False				False				53348



				A.2/119				Support of
  Enhanced Multiplexing for Single TBF								False				False				53349



				A.2/120				Support of
  Multiple TTI configurations								False				False				53350



				A.2/121				Support of VAMOS Type 1												False				60380



				A.2/122				Support of VAMOS Type 2												False				60381



				A.2/123				Support of EFTA												False				60382



				A.2/124				Support of Fast Downlink Frequency Switching Capability												False				72076



				A.2/125				eCall Only subscription support												False				72077



				A.2/126				Support of TIGHTER for speech and signalling channels												False				72078



				A.2/127				Support of TIGHTER for GPRS and EGPRS												False				72079



				A.2/128				Support of TIGHTER for EGPRS2												False				72080



				A.2/129				Support of DTR												False				79747



				A.2/130				Support of FANR capability												False				79748



				A.2/131				Support of Selective Ciphering of Downlink SACCH												False				82905



				A.2/132				Support of Priority based Reselection												False				82906



				A.2/133				Support of UTRA CSG Cells Reporting												False				82907



				A.2/134				Support of IPA capability												False				87730



				A.2/135				Support of Encryption GEA1												False				87731



				A.3/1				Telephony								True				False				4648



				A.3/2				Emergency Call								True				False				4650



				A.3/3				Short Message MT/PP								True				False				4652



				A.3/4				Short Message MO/PP								True				False				4654



				A.3/5				SMS Cell Broadcast								True				False				4656



				A.3/6				Teleservice Alternate Speech and G3 fax								False				False				4659



				A.3/7				Teleservice Automatic G3 fax								False				False				4662



				A.3/8				Voice Group Call Service (VGCS)								False				False				4664



				A.3/9				Voice Broadcast Service (VBS)								False				False				4667



				A.3/10				SMS description								True				False				4669



				A.4/1				Data circuit duplex async. 300 bit/s								False				False				4676



				A.4/2				Data circuit duplex async. 1 200 bit/s.								False				False				4678



				A.4/3				Data circuit duplex async. 1 200/75 bit/s.								False				False				4680



				A.4/4				Data circuit duplex async. 2 400 bit/s.								True				False				4682



				A.4/5				Data circuit duplex async. 4 800 bit/s.								True				False				4684



				A.4/6				Data circuit duplex async. 9 600 bit/s.								True				False				4686



				A.4/7				Data circuit duplex sync. 1 200 bit/s.								False				False				4688



				A.4/8				Data circuit duplex sync. 2 400 bit/s.								False				False				4690



				A.4/9				Data circuit duplex sync. 4 800 bit/s.								False				False				4692



				A.4/10				Data circuit duplex sync. 9 600 bit/s.								False				False				4694



				A.4/11				PAD Access 300 bit/s.								False				False				4696



				A.4/12				PAD Access 1 200 bit/s.								False				False				4698



				A.4/13				PAD Access 1 200/75 bits/s.								False				False				4701



				A.4/14				PAD Access 2 400 bit/s.								False				False				4703



				A.4/15				PAD Access 4 800 bit/s.								False				False				4706



				A.4/16				PAD Access 9 600 bit/s.								False				False				4708



				A.4/17				Packet Access 2 400 bit/s.								False				False				4710



				A.4/18				Packet Access 4 800 bit/s.								False				False				4713



				A.4/19				Packet Access 9 600 bit/s.								False				False				4714



				A.4/20				Alternate Speech/Data.								False				False				4716



				A.4/21				Speech Followed by Data.								False				False				4719



				A.4/22				GPRS								True				False				4725



				A.4/23				Bluetooth data rate								False				False				4726



				A.4/24				WLAN data rate								False				False				4728



				A.5/1				Calling Line Identification Presentation								True				False				4733



				A.5/2				Calling Line Identification Restriction								True				False				4736



				A.5/3				Connected Line Identification Presentation								True				False				4737



				A.5/4				Connected Line Identification Restriction								True				False				4739



				A.5/5				Call Forwarding Unconditional								True				False				4741



				A.5/6				Call Forwarding on Mobile Subscriber Busy								True				False				4742



				A.5/7				Call Forwarding on No Reply								True				False				4744



				A.5/8				Call Forwarding on Mobile Subscriber Not Reachable								True				False				4746



				A.5/9				Call Waiting								True				False				4747



				A.5/10				Call Hold								True				False				4749



				A.5/11				Multi Party Service								True				False				4751



				A.5/12				Closed User Group								True				False				4753



				A.5/13				Advice of Charge (Information)								False				False				4755



				A.5/14				Advice of Charge (Charging)								False				False				4758



				A.5/15				Barring of All Outgoing Calls								True				False				4759



				A.5/16				Barring of Outgoing International Calls								True				False				4761



				A.5/17				Barring of Outgoing International Calls except those directed to the Home PLMN Country								True				False				4763



				A.5/18				Barring of All Incoming Calls								True				False				4764



				A.5/19				Barring of Incoming Calls when Roaming Outside the Home PLMN Country								True				False				4767



				A.5/20				Unstructured SS Data								True				False				4769



				A.5/21				Enhanced Multi Level Precedence and Pre emption service (eMLPP)								False				False				4772



				A.5/22				Call Deflection								True				False				4774



				A.5/23				User-to-User signalling								False				False				4776



				A.5/24				Explicit Call Transfer								True				False				4778



				A.5/25				Implicit UUS1								False				False				4780



				A.5/26				Sending of implicit UUS1 in the ALERTING message								False				False				4782



				A.5/27				Sending of implicit UUS1 in the CONNECT message								False				False				4784



				A.5/28				Follow Me								False				False				4787



				A.5/29				User-to-Dispatcher Information								False				False				4789



				A.5/30				Compressed User-to-Dispatcher								False				False				4791



				A.5/31				Completion of Calls to Busy SS								False				False				4793



				A.5/32				Completion of Calls to Busy Requests								False				False				4795



				A.5/33				Support of Private Numbering Plan SS								False				False				4797



				A.5/34				Support of Private Numbering Plan, Numbering Plans								False				False				4799



				A.5/35				Name Identification SS								False				False				4800



				A.5/36				Void												False				72081



				A.5/37				Support of MO-LR request for a position estimate								False				False				39668



				A.5/38				Support of MO-LR request for transfer to 3rd party								False				False				39671



				A.5/39				Support of MT-LR LCS Privacy and Notification								False				False				41947



				A.5/40				Support of MO-LR request for assistance data								False				False				43413



				A.6/1				Bearer Service 21(20) .. 26, unrestricted digital information transfer capability.								True				False				4830



				A.6/2				Bearer Service 21(20) .. 26, 3.1 kHz audio ex-PLMN information transfer capability.								True				False				4832



				A.6/3				Bearer Service 31(30) .. 34, unrestricted digital information transfer capability; Non-X.32 Cases (BS 31 .. BS 34).								False				False				4833



				A.6/4				Bearer Service 31(30) .. 34, unrestricted digital information transfer capability; X.32 Cases.								False				False				4834



				A.6/5				Bearer Service 31(30) .. 34, 3.1 kHz audio ex-PLMN information transfer capability; Non-X.32 Cases.								False				False				4837



				A.6/6				Bearer Service 31(30) .. 34, 3.1 kHz audio ex-PLMN information transfer capability; X.32 Cases.								False				False				4839



				A.6/7				Bearer Service 41(40)..46, PAD Access Asynchronous.								False				False				4840



				A.6/8				Bearer Service 51(50)..53, Data Packet Duplex Synchronous.								False				False				4842



				A.6/9				Bearer Service 61, Alternate Speech/Data, 'Speech'.								False				False				4844



				A.6/10				Bearer Service 61, Alternate Speech/Data, .3.1 kHz audio ex-PLMN information transfer capability; Asynchronous.								False				False				4845



				A.6/11				Bearer Service 61, Alternate Speech/Data, .3.1 kHz audio ex-PLMN information transfer capability; Synchronous.								False				False				4847



				A.6/12				Bearer Service 81, Speech followed by Data, 'Speech'.								False				False				4849



				A.6/13				Bearer Service 81, Speech followed by Data, .3.1 kHz audio ex-PLMN information transfer capability; Asynchronous.								False				False				4851



				A.6/14				Bearer Service 81, Speech followed by Data, .3.1 kHz audio ex-PLMN information transfer capability; Synchronous.								False				False				4853



				A.6/15				Teleservice 11..12, Speech.								True				False				4854



				A.6/16				Teleservice 61, Alternate Speech and Facsimile group 3; 'Speech'.								False				False				4855



				A.6/17				Teleservice 61, Alternate Speech and Facsimile group 3; Facsimile group 3.								False				False				4856



				A.6/18				Teleservice 62,Automatic Facsimile group 3								False				False				4857



				A.7/1				Signalling Access Protocol (SAP)								I.440				False				4803



				A.7/2				Connection Element (CE)								NT,bothNT,T,bothT				False				4805



				A.7/3				User Info Layer 2 Protocol (UIL2P)								Supported				False				4807



				A.7/4				Number of Data Bits(NDB)								8_bits				False				4810



				A.7/5				Parity Information (NPB)								none				False				4812



				A.7/6				Number of Stop Bits (NSB)								1_bit				False				4814



				A.7/7				Radio Channel Requirement (RCR)								FR				False				4815



				A.7/8				Intermediate Rate (IR)								8kbps,16kbps				False				4816



				A.7/9				User Rate (UR)								2.4,4.8,9.6				False				4817



				A.7/10				Fixed Network User Rate (FNUR)								Not_supported				False				4818



				A.7/10a				All allowed combinations								False				False				4858



				A.7/11				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4819



				A.7/12				User Initiated Modification Indication (UIMI)								Not_supported				False				4820



				A.7/13				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4821



				A.8/1				Signalling Access Protocol (SAP)								I.440				False				4822



				A.8/2				Connection Element (CE)								NT,bothNT,T,bothT				False				4824



				A.8/3				User Info Layer 2 Protocol (UIL2P)								Supported				False				4826



				A.8/4				Number of Data Bits (NDB)								8_bits				False				4828



				A.8/5				Parity Information (NPB)								none				False				4829



				A.8/6				Number of Stop Bits (NSB)								1_bit				False				4831



				A.8/7				Radio Channel Requirement (RCR)								FR				False				4835



				A.8/8				Intermediate Rate (IR)								8kbps,16kbps				False				4836



				A.8/9				User Rate (UR)								2.4,4.8,9.6				False				4838



				A.8/10				Modem Type (MT)								V.22bis,V26ter,V32,auto				False				4841



				A.8/11				Fixed Network User Rate (FNUR)								Not_supported				False				4843



				A.8/11a				All allowed combinations								False				False				4860



				A.8/12				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4846



				A.8/13				Acceptable channel codings (ACC)								Not_supported				False				4848



				A.8/14				User Initiated Modification Indication (UIMI)								Not_supported				False				4850



				A.8/15				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4852



				A.9/1				Signalling Access Protocol (SAP).								Not_supported				False				4859



				A.9/2				Radio Channel Requirement (RCR).								Not_supported				False				4861



				A.9/3				Intermediate Rate (IR).								Not_supported				False				4862



				A.9/4				User Rate (UR).								Not_supported				False				4864



				A.9/5				Fixed Network User Rate (FNUR)								Not_supported				False				4865



				A.9/5a				all allowed combinations												False				4872



				A.9/6				Acceptable channel codings (ACC)								Not_supported				False				4867



				A.9/7				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4869



				A.10/1				Radio Channel Requirement (RCR)								Not_supported				False				4863



				A.10/2				Intermediate Rate (IR)								Not_supported				False				4866



				A.10/3				User Rate (UR)								Not_supported				False				4868



				A.10/4				User Info Layer 2 Protocol (UIL2P)								Not_supported				False				4870



				A.10/4a				All allowed combinations												False				4883



				A.10/5				Rate Adaptation (RA)								Not_supported				False				4871



				A.10/6				Fixed Network User Rate (FNUR)								Not_supported				False				4873



				A.10/7				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4875



				A.10/8				User Initiated Modification Indication (UIMI)								Not_supported				False				4877



				A.10/9				Acceptable channel codings (ACC)								Not_supported				False				4878



				A.10/10				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4880



				A.10a/1				Signalling Access Protocol (SAP).								Not_supported				False				5110



				A.10a/2				Fixed Network User Rate (FNUR)								Not_supported				False				5111



				A.10a/3				all allowed combinations according to 3GPP TS 07.01 B.1.3.1.4 (3GPP TS 27.001) implemented (if not, provide detailed description).												False				5112



				A.10b/1				Signalling Access Protocol (SAP)								Not_supported				False				4886



				A.10b/2				Fixed Network User Rate (FNUR)								Not_supported				False				4888



				A.10b/3				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4889



				A.10b/4				all allowed combinations according to 3GPP TS 07.01 B.1.3.1.5 (3GPP TS 27.001) implemented (if not, provide detailed description).												False				5113



				A.11/1				Radio Channel Requirement (RCR).								Not_supported				False				4874



				A.11/2				Intermediate Rate (IR).								Not_supported				False				4876



				A.11/3				User Rate (UR).								Not_supported				False				4879



				A.11/4				Modem Type (MT).								Not_supported				False				4881



				A.11/5				Other Modem Type (OMT)								Not_supported				False				4882



				A.11/5a				all allowed combinations												False				4890



				A.11/6				Fixed Network User Rate (FNUR)								Not_supported				False				4884



				A.11/7				Acceptable channel codings (ACC)								Not_supported				False				4885



				A.11/8				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4887



				A.12/1				Connection Element (CE)								Not_supported				False				4891



				A.12/2				Radio Channel Requirement (RCR)								Not_supported				False				4892



				A.12/3				Intermediate Rate (IR)								Not_supported				False				4894



				A.12/4				User Rate (UR)								Not_supported				False				4896



				A.12/5				Modem Type (MT)								Not_supported				False				4898



				A.12/6				Other Modem Type (OMT)								Not_supported				False				4900



				A.12/6a				All allowed combinations												False				4913



				A.12/7				Fixed Network User Rate (FNUR)								Not_supported				False				4903



				A.12/8				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4905



				A.12/9				Acceptable channel codings (ACC)								Not_supported				False				4907



				A.12/10				User Initiated Modification Indication (UIMI)								Not_supported				False				4909



				A.12/11				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4911



				A.13/1				Connection Element (CE).								Not_supported				False				4893



				A.13/2				User Info Layer 2 Protocol (UIL2P).								Not_supported				False				4895



				A.13/3				Maximum number of Traffic Channels (MaxNumTCH)								False				False				4915



				A.13/3				Number of Data Bits(NDB).												False				4897



				A.13/4				Parity Information (NPB).								Not_supported				False				4899



				A.13/5				Number of Stop Bits (NSB).								Not_supported				False				4901



				A.13/6				Radio Channel Requirement (RCR).								Not_supported				False				4902



				A.13/7				Intermediate Rate (IR).								Not_supported				False				4904



				A.13/8				User Rate (UR).								Not_supported				False				4906



				A.13/9				Fixed Network User Rate (FNUR)								Not_supported				False				4908



				A.13/9a				all allowed combinations												False				4917



				A.13/10				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4910



				A.13/11				Acceptable channel codings (ACC)								Not_supported				False				4912



				A.13/12				User Initiated Modification Indication (UIMI)								Not_supported				False				4914



				A.13/13				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				5109



				A.14/1				Radio Channel Requirement (RCR)								Not_supported				False				4916



				A.14/2				Intermediate Rate (IR)								Not_supported				False				4918



				A.14/3				User Rate (UR)								Not_supported				False				4920



				A.14/4				Fixed Network User Rate (FNUR)								Not_supported				False				4922



				A.14/4a				All allowed combinations												False				4934



				A.14/5				Wanted Air Interface User Rate (WAIUR)								Not_supported				False				4925



				A.14/6				Acceptable channel codings (ACC)								Not_supported				False				4927



				A.14/7				User Initiated Modification Indication (UIMI)								Not_supported				False				4930



				A.14/8				Maximum number of Traffic Channels (MaxNumTCH)								Not_supported				False				4931



				A.15/1				Radio Channel Requirement (RCR).								Not_supported				False				4919



				A.16/1				Connection Element (CE).								Not_supported				False				4921



				A.16/2				User Info Layer 2 Protocol (UIL2P).								Not_supported				False				4923



				A.16/3				Number of Data Bits (NDB).								Not_supported				False				4924



				A.16/4				Parity Information (NPB).								Not_supported				False				4926



				A.16/5				Number of Stop Bits (NSB).								Not_supported				False				4928



				A.16/6				Radio Channel Requirement (RCR).								Not_supported				False				4929



				A.16/7				Intermediate Rate (IR).								Not_supported				False				4932



				A.16/8				User Rate (UR).								Not_supported				False				4933



				A.16/9				Modem Type (MT).								Not_supported				False				4935



				A.16/10				all allowed combinations												False				4936



				A.17/1				Radio Channel Requirement (RCR)								Not_supported				False				4937



				A.17/2				Intermediate Rate (IR)								Not_supported				False				4938



				A.17/3				User Rate (UR)								Not_supported				False				4940



				A.17/4				Modem Type (MT)								Not_supported				False				4943



				A.17/5				All allowed combinations												False				4946



				A.18/1				Radio Channel Requirement (RCR).								Not_supported				False				4939



				A.19/1				Connection Element (CE).								Not_supported				False				4941



				A.19/2				User Info Layer 2 Protocol (UIL2P).								Not_supported				False				4942



				A.19/3				Number of Data Bits(NDB).								Not_supported				False				4944



				A.19/4				Parity Information (NPB).								Not_supported				False				4945



				A.19/5				Number of Stop Bits (NSB).								Not_supported				False				4948



				A.19/6				Radio Channel Requirement (RCR).								Not_supported				False				4947



				A.19/7				Intermediate Rate (IR).								Not_supported				False				4950



				A.19/8				User Rate (UR).								Not_supported				False				4952



				A.19/9				Modem Type (MT).								Not_supported				False				4953



				A.19/10				all allowed combinations												False				4955



				A.20/1				Radio Channel Requirement (RCR)								Not_supported				False				4949



				A.20/2				Intermediate Rate (IR)								Not_supported				False				4951



				A.20/3				User Rate (UR)								Not_supported				False				4954



				A.20/4				Modem Type (MT)								Not_supported				False				4956



				A.20/5				All allowed combinations												False				4958



				A.21/1				Radio Channel Requirement (RCR).								dualFR				False				4957



				A.22/1				Radio Channel Requirement (RCR).								Not_supported				False				4959



				A.23/1				Connection Element (CE)								Not_supported				False				4960



				A.23/2				User Info Layer 2 Protocol (UIL2P)								Not_supported				False				4962



				A.23/3				Intermediate Rate (IR)								Not_supported				False				4965



				A.23/4				User Rate (UR)								Not_supported				False				4967



				A.23/5				All allowed combinations												False				4969



				A.24/1				Connection Element (CE).								Not_supported				False				4961



				A.24/2				User Info Layer 2 Protocol (UIL2P).								Not_supported				False				4963



				A.24/3				Intermediate Rate (IR).								Not_supported				False				4964



				A.24/4				User Rate (UR).								Not_supported				False				4966



				A.24/5				all allowed combinations												False				4968



				A.25/1				at least one half rate service.								True				False				4972



				A.25/2				Speech supported for Full rate version 1 (GSM FR).								True				False				4974



				A.25/3				Speech supported for Half rate version 1 (GSM HR).								True				False				4976



				A.25/4				at least one data service.								True				False				4978



				A.25/5				at least one full rate data service.								True				False				4980



				A.25/6				at least one half rate data service.								False				False				4982



				A.25/7				at least one non transparent data service.								True				False				4983



				A.25/8				at least one transparent data service.								True				False				4985



				A.25/9				only transparent data service								False				False				4986



				A.25/10				at least one asynchronous data service.								True				False				4989



				A.25/11				at least one asynchronous non transparent data service.								True				False				4991



				A.25/12				2.4 k full rate data mode.								True				False				4992



				A.25/13				2.4 k half rate data mode.								False				False				4994



				A.25/14				4.8 k full rate data mode.								True				False				4995



				A.25/15				4.8 k half rate data mode.								False				False				4997



				A.25/16				9.6 k full rate data mode.								True				False				4998



				A.25/17				non transparent service with full rate channel at a user rate of 4.8 kbit/s.								True				False				5000



				A.25/18				at least one bearer capability.								True				False				5002



				A.25/19				at least one MT circuit switched basic service.								True				False				5004



				A.25/20				at least one MO circuit switched basic service.								True				False				5005



				A.25/21				only SDCCH.								False				False				5007



				A.25/22				at least one service on traffic channel supported								True				False				5009



				A.25/23				dual rate ratio channel types (no relation to supported speech codecs).								True				False				5010



				A.25/24				only full rate radio channel type (no relation to supported speech codecs).								False				False				5012



				A.25/25				at least one teleservice.								True				False				5013



				A.25/26				CC protocol for at least one BC.								True				False				5015



				A.25/27				only circuit switched basic service supported by the mobile is emergency call.								False				False				5017



				A.25/28				Fax Error Correction Mode.								False				False				5018



				A.25/29				at least one supplementary service.								True				False				5020



				A.25/30				non call related supplementary service.								True				False				5022



				A.25/31				at least one short message service.								True				False				5023



				A.25/32				(SMS) reply procedure.								True				False				5025



				A.25/33				replace SMS.								True				False				5027



				A.25/34				display of received SMS.								True				False				5028



				A.25/35				SMS status report capabilities.								True				False				5031



				A.25/36				Storing of short messages in the SIM.								True				False				5033



				A.25/37				Storing of short messages in the ME.								False				False				5035



				A.25/38				detach on power down.								True				False				5036



				A.25/39				detach on SIM remove.								True				False				5038



				A.25/40				SIM removable without power down.								True				False				5040



				A.25/41				ID 1 SIM.								False				False				5041



				A.25/42				Plug-In SIM.								True				False				5043



				A.25/43				Disable PIN feature.								True				False				5045



				A.25/44				PIN2 feature.								True				False				5046



				A.25/45				Feature requiring entry of PIN2.								True				False				5048



				A.25/46				Chars 0 9, *, # supported								True				False				5049



				A.25/47				A, B, C, D chars. supported								True				False				5050



				A.25/48				automatically enter automatic selection of PLMN mode.								True				False				5052



				A.25/49				alerting indication to the user.								True				False				5054



				A.25/50				Appl. Layer is always running.								False				False				5055



				A.25/51				Immediate connect supported for all circuit switched basic services.								False				False				5057



				A.25/52				In-Call modification.								True				False				5058



				A.25/53				follow-on request procedure.								True				False				5060



				A.25/54				refusal of call.								True				False				5062



				A.25/55				RF amplification.								False				False				5064



				A.25/56				Number of B-party number for autocalling is greater than the number of entries in the blacklist.								False				False				5065



				A.25/57				Handset MS supporting speech.								False				False				5067



				A.25/58				MT2 Configuration.								True				False				5069



				A.25/59				MT2 Configuration or any other possibility to send data over Um interface.								True				False				5070



				A.25/60				Permanent Antenna Connector.								True				False				5072



				A.25/61				Pseudo-synchronized handover supported.								False				False				5074



				A.25/62				5V only SIM/ME interface.								False				False				5076



				A.25/63				3V only SIM/ME interface.								False				False				5077



				A.25/64				3V/5V SIM/ME interface.								False				False				5078



				A.25/65				Speech supported for Full rate version 2 (GSM EFR).								True				False				5079



				A.25/66a				RLP supports non default parameters								True				False				4970



				A.25/66b				Support of listening to voice broadcast calls (VBS listening)								False				False				4971



				A.25/67				Support of originating voice broadcast call (VBS originating)								False				False				4973



				A.25/68				Support of listening to voice group calls (VGCS listening)								False				False				4975



				A.25/69				Support of talking in voice group calls (VGCS talking)								False				False				4977



				A.25/70				Support of originating voice group call (VGCS originating)								False				False				4979



				A.25/71				Support reduced NCH monitoring								False				False				4981



				A.25/72				14.4 k data mode								False				False				4984



				A.25/73				Implementation of cause number 27 of busy autocalling in category 2								True				False				4987



				A.25/74				Implementation of cause number 27 of busy autocalling in category 3								False				False				4988



				A.25/75				VOID								False				False				4990



				A.25/76				Artificial ear type 1								False				False				4993



				A.25/77				Artificial ear type 3.2, Low leak option								False				False				4996



				A.25/78				Artificial ear type 3.4								False				False				4999



				A.25/79				Speech supported for Full rate version 3 (FR AMR)								True				False				5001



				A.25/80				NCH monitoring in group receive mode								False				False				5003



				A.25/81				NCH monitoring in group transmit mode								False				False				5006



				A.25/82				NCH monitoring in dedicated mode								False				False				5008



				A.25/83				Support of one PDP context activation								True				False				5011



				A.25/84				Support of more than one PDP context activation								True				False				5014



				A.25/85				Support of more than one PDP context activation simultaneously on the same SAPI								True				False				5016



				A.25/86				Support of GPRS data compression								False				False				5019



				A.25/87				Support of GPRS header compression								True				False				5021



				A.25/88				Support of Network requested PDP context activation								False				False				5024



				A.25/89				Support for user settings of minimum QoS								True				False				5026



				A.25/90				Automatic GPRS attach procedure at switch-on/power-on								True				False				5029



				A.25/91				MMI controlled attach/detach procedures for non-GPRS services								True				False				5030



				A.25/92				Automatic attach procedure when MS identity cannot derived by the network								True				False				5032



				A.25/93				Automatic MM IMSI attach procedure at switch-on/power-on								True				False				5034



				A.25/94				Support of SIM Application Toolkit								True				False				5037



				A.25/95				1,8V only SIM/ME interface								False				False				5039



				A.25/96				1,8V/3V SIM/ME interface								True				False				5042



				A.25/97				Multiple SM MO/PP on same RR link								False				False				5044



				A.25/98				Support of stored list cell selection								True				False				5047



				A.25/99				At least one service not support immediate connection								True				False				5051



				A.25/102				EFR_EmgCallSetup message contains the bearer capability								True				False				5053



				A.25/103				Support of MonitorPCH_GroupTransmitMode								False				False				5056



				A.25/104				Integral_Antenna								False				False				5059



				A.25/105				User requested combined GPRS and non-GPRS detached without powering off								True				False				5061



				A.25/106				User requested non-GPRS detached								True				False				5063



				A.25/107				Artificial ear type 3.2, High leak option								False				False				5066



				A.25/108				Artificial ear type 3.3								False				False				5068



				A.25/109				Support of Multiple SMS								True				False				5071



				A.25/110				Cell Reselection after T3184 Expiry								False				False				5073



				A.25/111				GPRS attach attempted automatically due to outstanding request								True				False				5075



				A.25/112				Speech supported for Half rate version 3 (HR AMR)								True				False				5080



				A.25/113				AMR LoopBack Modes								True				False				5081



				A.25/114				TTY services								True				False				5082



				A.25/115				Support of Secondary PDP Context Activation								False				False				5083



				A.25/116				Support of MO SMS Concatenation								True				False				5084



				A.25/117				Support of MT SMS Concatenation								True				False				5086



				A.25/118				NITZ Supported								True				False				5088



				A.25/119				R97/98 MS Use of DST (Daylight Saving Time)								True				False				5090



				A.25/120				Void												False				5092



				A.25/121				Re-attach automatically when the network commands a detach with no cause value								False				False				5095



				A.25/122				Support of GPRS header compression algoritm type RFC 1144								True				False				5097



				A.25/123				Support of GPRS header compression algoritm type RFC 2507								True				False				5099



				A.25/124				Support of ROHC algoritm type RFC 3241								False				False				5100



				A.25/125				Support of ROHC algoritm type RFC 3242								False				False				5101



				A.25/126				Support of ROHC algorithm type RFC 3408								False				False				5102



				A.25/127				Support of of ROHC algorithm type RFC 3095								False				False				5104



				A.25/128				The way to trigger transferring of new user data in a different PDP context while an uplink transfer is in progress								False				False				5107



				A.25/129				Support of DARP phase 1								True				False				5108



				A.25/130				Support of Card Application								True				False				5106



				A.25/131				Support of GSM speech half rate version 6 (O-TCH/AHS)								False				False				5105



				A.25/132				MS with improved receiver performance								True				False				5103



				A.25/133				Support of GSM speech full rate version 4 (O-TCH/WFS)								False				False				5995



				A.25/134				Verification for correct repetition of new password								False				False				5997



				A.25/135				MS using reduced interslot dynamic range in multislot configurations								False				False				5999



				A.25/136				Support of GSM speech Half rate version 4 (O-TCH/WHS)				Rel 5				False				False				17555



				A.25/137				Support of GSM Speech Full Rate Version 5 (TCH/WFS)								True				False				20085



				A.25/138				Support of overwriting the existing Class 2 SMS								True				False				27605



				A.25/139				Support of Repeated SACCH								True				True				29420



				A.25/140				Support for a method for resetting stored A-GPS assistance data								False				False				29424



				A.25/141				Support of DARP phase 2								False				False				32518



				A.25/142				Support of Rel-4 acoustic implementation								False				False				32523



				A.25/143				MS with no components having RF performance sensitive to vibration condition during testing								True				False				32525



				A.25/144				Use of NITZ Full Name								True				False				32526



				A.25/145				Use of NITZ Short Name								False				False				32527



				A.25/146				Use of NITZ Universal Time								True				False				32528



				A.25/147				Use of NITZ Local Time Zone								True				False				32529



				A.25/148				MS using a temporary antenna connector								False				False				41948



				A.25/149				Support of Repeated FACCH								True				True				43414



				A.25/150				Support of HATS								False				False				46991



				A.25/151				Controlled Early Classmark Sending								True				False				51469



				A.25/152				SS Screening Indicator								00				False				51470



				A.25/153				VBS notification reception								False				False				51471



				A.25/154				VGCS notification reception								False				False				51472



				A.25/155				Classmark 3 options available								True				False				51473



				A.25/156				LCS VA Capability								False				False				51474



				A.25/157				UCS2 treatment								True				False				51475



				A.25/158				CM Service Prompt								False				False				51476



				A.25/159				Extended Measurement Capability								False				False				51477



				A.25/160				SMS_VALUE (Switch-Measure-Switch)								0000				False				51478



				A.25/161				SM_VALUE (Switch-Measure)								0000				False				51479



				A.25/162				Priority Based Cell Reselection								False				False				50911



				A.25/163				Offset required								False				False				51480



				A.25/164				E-UTRA Measurement and Reporting support								False				False				51481



				A.25/165				Support of public basic MMI strings to change/unblock PIN								True				False				51482



				A.25/166				UMTS AKA capable								True				False				51483



				A.25/167				Support for a method for resetting stored A-GNSS assistance data												False				60384



				A.25/168				L2 fill bits randomisation in uplink												True				62056



				A.25.1/1				AMR C/I normalization factor ( AFS GSM 900) (units: dB)								False				False				5085



				A.25.1/2				Loop C delay Full Rate (round trip delay, in number of TDMA frames)								True				False				5087



				A.25.1/3				AMR C/I normalization factors (AFS, Improved RX performance) GSM 90012 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								False				False				5089



				A.25.1/4				AMR C/I normalization factors (AHS, Improved RX performance) GSM 900 10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								False				False				5091



				A.25.1/5				O-TCH/F C/I normalisation factor (GSM 900)								False				False				27606



				A.25.1/6				Loop C delay Half rate (round trip delay, in number of TDMA frames)								True				False				32520



				A.25.1/7				Averaging time Tav This time is the time between the first and the last measurement sample taken on one carrier during one averaging period when measurering received signal strength								True				False				32530



				A.25.1/8				TCH/WFS C/I normalisation factor (GSM 900) (units: dB)								False				False				47940



				A.25.1/9				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance) GSM900  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9 (units: dB)								False				False				47941



				A.25.1/10				MS LCS Notification timeout timer (units: seconds)								False				False				47942



				A.25.1/11				AMR C/I normalization factor ( AFS GSM 850 ) (units: dB)								False				False				47943



				A.25.1/12				AMR C/I normalization factor ( AFS GSM 700)(units: dB)								False				False				47944



				A.25.1/13				AMR C/I normalization factor ( AFS GSM 450)(units: dB)								False				False				47945



				A.25.1/14				AMR C/I normalization factor ( AFS DCS 1800)(units: dB)								False				False				47946



				A.25.1/15				AMR C/I normalization factor ( AFS PCS 1900)(units: dB)								False				False				47947



				A.25.1/16				AMR C/I normalization factor ( AHS GSM 900 )(units: dB)								False				False				47948



				A.25.1/17				AMR C/I normalization factor ( AHS GSM 850 )(units: dB)								False				False				47949



				A.25.1/18				AMR C/I normalization factor ( AHS GSM 700)(units: dB)								False				False				47950



				A.25.1/19				AMR C/I normalization factor ( AHS GSM 450)(units: dB)								False				False				47951



				A.25.1/20				AMR C/I normalization factor ( AHS DCS 1800)(units: dB)								False				False				47952



				A.25.1/21				AMR C/I normalization factor (AHS PCS 1900)(units: dB)								False				False				47953



				A.25.1/22				AMR C/I normalization factors (AFS, Improved RX performance) GSM 850  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								True				False				47954



				A.25.1/23				AMR C/I normalization factors (AFS, Improved RX performance) GSM 700  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								False				False				47955



				A.25.1/24				AMR C/I normalization factors (AFS, Improved RX performance) GSM 450  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								False				False				47956



				A.25.1/25				AMR C/I normalization factors (AFS, Improved RX performance, DCS 1800)  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								False				False				47957



				A.25.1/26				AMR C/I normalization factors (AFS, Improved RX performance, PCS 1900)  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)								True				False				47958



				A.25.1/27				AMR C/I normalization factors (AHS, Improved RX performance, GSM 850)  10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								True				False				47959



				A.25.1/28				AMR C/I normalization factors (AHS, Improved RX performance, GSM 700)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								False				False				47960



				A.25.1/29				AMR C/I normalization factors (AHS, Improved RX performance, GSM 450)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								False				False				47961



				A.25.1/30				AMR C/I normalization factors (AHS, Improved RX performance, DCS 1800)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								False				False				47962



				A.25.1/31				AMR C/I normalization factors (AHS, Improved RX performance, PCS 1900)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)								True				False				47963



				A.25.1/32				O-TCH/F C/I normalisation factor(GSM 850)(units: dB)								False				False				47964



				A.25.1/33				O-TCH/F C/I normalisation factor(GSM 700)(units: dB)								False				False				47965



				A.25.1/34				O-TCH/F C/I normalisation factor(GSM 450)(units: dB)								False				False				47966



				A.25.1/35				O-TCH/F C/I normalisation factor(DCS 1800)(units: dB)								False				False				47967



				A.25.1/36				O-TCH/F C/I normalisation factor(PCS 1900)(units: dB)								False				False				47968



				A.25.1/37				TCH/WFS C/I normalisation factor(GSM 850)(units: dB)								False				False				47969



				A.25.1/38				TCH/WFS C/I normalisation factor(GSM 700)(units: dB)								False				False				47970



				A.25.1/39				TCH/WFS C/I normalisation factor(GSM 450)(units: dB)								False				False				47971



				A.25.1/40				TCH/WFS C/I normalisation factor(DCS 1800)(units: dB)								False				False				47972



				A.25.1/41				TCH/WFS C/I normalisation factor(PCS 1900)(units: dB)								False				False				47973



				A.25.1/42				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM850)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)								True				False				47974



				A.25.1/43				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM700)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)								False				False				47975



				A.25.1/44				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM450)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)								False				False				47976



				A.25.1/45				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, DCS1800)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)								False				False				47977



				A.25.1/46				TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, PCS1900)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)								True				False				47978



				A.27/1				Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				5093



				A.27/2				Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				5094



				A.27/3				Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				5096



				A.27/4				Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH								True				False				5098
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2.2 Detailed Description of OUT Samples



Sample : EUT 01



OUT Identifier UE910-NAR



Sample Description



HW Status 0



SW Status 12.00.503-B036



Date of Receipt 2013/04/02



Low Voltage Low Temp.3.4 V -10 °C



High Temp.High Voltage 4.2 V 55 °C



Normal Temp.Nominal Voltage 3.8 V 25 °C



Parameter List:



ValueParameter Description



Parameter for Scope GERAN_v1 



IMEI 354677059002342



Parameter for Scope UTRA_v2 



IMEI 354677059002342
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2.3 OUT Features



Features for OUT: UE910-NAR 



Allowed ValuesDesignation Description Supported Value(s)



Features for scope: GERAN_v1



34123_A.1



5/3



FDD: Frequency band: 1 850-1 910, 1 930-1 



990 MHz



34123_A.1



5/16



FDD: Frequency band: 824 - 849, 869-894 MHz



A Feature "A" is used for "applicability" that is 



referenced in 51.010-2 for many test cases.



You will find the description in Annex B of this 



specification.



A.1/6 Multiple-band, simultaneously



A.1/7 Small Mobile Station



A.1/18 PCS 1900 band



A.1/19 PCS Power Class 1



A.1/51 GPRS Multislot operation



A.1/52 EGPRS capable of 8PSK in Uplink, of all 



Multislot Classes



A.1/55 GSM 850 band



A.1/56 Support of UTRAN Radio Access Technology



A.1/57 Support of GPRS Multislot class on the uplink



A.1/63 Support of UTRAN FDD



A.1/66 EGPRS Multislot operation



A.1/127 GSM 850 Power Class 4



A.1/136 8-PSK PCS Power Class E2



A.1/139 8-PSK GSM 850 Power Class E2



A.1/152 GPRS Multislot Class33



A.1/168 EGPRS Multislot Class33



A.1/188 EGPRS Multislot Operation in Uplink Direction



A.1/191 GMSK_MULTISLOT_POWER_PROFILE 2



A.1/195 8-PSK_MULTISLOT_POWER_PROFILE 2



A.1/202 Revision Level  MS supporting R99 or later



A.1/203 8-PSK struct



A.1/204 8-PSK RF Power Capability 1



A.1/205 8-PSK RF Power Capability 2



A.1/237 DTM GPRS Multislot Class 33



A.1/251 DTM EGPRS Multislot Class 33



A.1b/1 Release of GPRS supported R97, R98, R99, Release 



4, Release 5, Release 



6, Release 7, Release 



8, Release 9, Release 



10



Release 7



A.1b/2 Release of AMR supported R98, R99, Release 4, 



Release 5, Release 6, 



Release 7, Release 8, 



Release 9, Release 10



Release 7



A.1b/3 Release of EGPRS supported R99, Release 4, 



Release 5, Release 6, 



Release 7, Release 8, 



Release 9, Release 10



Release 7



A.1b/5 Release of Higher Layer supported. R97, R98, R99, Release 



4, Release 5, Release 



6, Release 7, Release 



8, Release 9, Release 



10



Release 7



A.2/1 Display of Called Number.
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Features for OUT: UE910-NAR 



Allowed ValuesDesignation Description Supported Value(s)



A.2/2 Indication of Call Progress Signals.



A.2/3 Country / PLMN Indication.



A.2/4 Country / PLMN Selection.



A.2/5 Keypad.



A.2/6 IMEI.



A.2/7 Short Message Overflow Indication.



A.2/8 DTE /DCE Interface.



A.2/10 International Access Function.



A.2/11 Service Indicator.



A.2/13 Dual Tone Multi Frequency function.



A.2/14 Subscription Identity Management.



A.2/15 On / Off switch.



A.2/17 Support of Encryption A5/1.



A.2/19 Short Message Service Cell Broadcast DRX.



A.2/20 Abbreviated Dialling.



A.2/21 Fixed Dialling Number



A.2/22 Barring of Outgoing Calls.



A.2/23 DTMF Control Digits Separator.



A.2/25 Last Numbers Dialled.



A.2/27 Alphanumeric display.



A.2/33 Ciphering Indicator



A.2/35 ME-SIM lock



A.2/36 Service Dialling Numbers



A.2/41 Support of GPRS



A.2/42 Support of EGPRS



A.2/43 Support of GPRS Encryption



A.2/44 Control of Supplementary Services



A.2/45 Short message



A.2/46 Emergency calls capabilities



A.2/48 GPRS operation mode class B



A.2/50 MS supporting SMS over GPRS



A.2/54 GPRS test mode A



A.2/55 GPRS test mode B



A.2/56 EGPRS test mode



A.2/58 Non-zero value of Non_DRX_Timer



A.2/62 Support of DTM/GPRS



A.2/65 Support of EGPRS Packet Access enhancement



A.2/67 Support of MT SMS over GPRS



A.2/69 Support of DTM/EGPRS



A.2/70 Support of Extended dynamic allocation



A.2/72 Support of GERAN FEATURE PACKAGE 1



A.2/73 Support of Encryption A5/3



A.2/75 Support of Encryption GEA2



A.2/76 Support of Encryption GEA3



A.2/77 Use of R99 Emergency numbers



A.2/82 Support of PS Handover



A.2/86 Support of UEA2 and UIA2



A.2/104 Ciphering Mode Setting Capability



A.2/108 Support of Extended RLC/MAC control message 



segmentation



A.2/110 Support of Flexible Timeslot Assignment



A.3/1 Telephony.
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Features for OUT: UE910-NAR 



Allowed ValuesDesignation Description Supported Value(s)



A.3/2 Emergency Call.



A.3/3 Short Message MT/PP.



A.3/4 Short Message MO/PP.



A.3/5 SMS Cell Broadcast.



A.3/10 SMS description



A.4/4 Data circuit duplex async. 2 400 bit/s.



A.4/5 Data circuit duplex async. 4 800 bit/s.



A.4/6 Data circuit duplex async. 9 600 bit/s.



A.4/22 GPRS



A.5/1 Calling Line Identification Presentation.



A.5/2 Calling Line Identification Restriction.



A.5/3 Connected Line Identification Presentation.



A.5/4 Connected Line Identification Restriction.



A.5/5 Call Forwarding Unconditional.



A.5/6 Call Forwarding on Mobile Subscriber Busy.



A.5/7 Call Forwarding on No Reply.



A.5/8 Call Forwarding on Mobile Subscriber Not 



Reachable.



A.5/9 Call Waiting.



A.5/10 Call Hold.



A.5/11 Multi Party Service.



A.5/12 Closed User Group.



A.5/15 Barring of All Outgoing Calls.



A.5/16 Barring of Outgoing International Calls.



A.5/17 Barring of Outgoing International Calls except 



those directed to the Home PLMN Country.



A.5/18 Barring of All Incoming Calls.



A.5/19 Barring of Incoming Calls when Roaming 



Outside the Home PLMN Country.



A.5/20 Unstructured SS Data.



A.5/22 Call Deflection



A.5/24 Explicit Call Transfer



A.6/1 Bearer Service 21(20) .. 26, unrestricted digital 



information transfer capability.



A.6/2 Bearer Service 21(20) .. 26, 3.1 kHz audio ex-



PLMN information transfer capability.



A.6/15 Teleservice 11..12, Speech.



A.7/2 Connection Element (CE). NT, bothNT, T, bothT NT, bothNT, bothT



A.7/3 User Info Layer 2 Protocol (UIL2P). ISO6429, COPnoFlCt, 



NAV



ISO6429, COPnoFlCt, 



NAV



A.7/4 Number of Data Bits(NDB). 7 bits, 8 bits 8 bits



A.7/5 Parity Information (NPB). odd, even, 0, 1, none none



A.7/6 Number of Stop Bits (NSB). 1 bit, 2 bits 1 bit



A.7/7 Radio Channel Requirement (RCR). dualHR, FR, dualFR FR



A.7/8 Intermediate Rate (IR). 8 kbps, 16 kbps 8 kbps, 16 kbps



A.7/9 User Rate (UR). 0.3, 1.2, 2.4, 4.8, 9.6, 



1.2/0.075



4.8, 9.6, 2.4



A.8/1 Signalling Access Protocol (SAP). I.440, X.28nond I.440



A.8/2 Connection Element (CE). NT, bothNT, T, bothT NT, bothNT, bothT



A.8/3 User Info Layer 2 Protocol (UIL2P). ISO6429, COPnoFlCt, 



NAV



ISO6429, COPnoFlCt, 



NAV



A.8/4 Number of Data Bits(NDB). 7 bits, 8 bits 8 bits



A.8/5 Parity Information (NPB). odd, even, 0, 1, none none



A.8/6 Number of Stop Bits (NSB). 1 bit, 2 bits 1 bit



A.8/7 Radio Channel Requirement (RCR). dualHR, FR, dualFR FR
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Features for OUT: UE910-NAR 



Allowed ValuesDesignation Description Supported Value(s)



A.8/8 Intermediate Rate (IR). 8 kbps, 16 kbps 16 kbps, 8 kbps



A.8/9 User Rate (UR). 0.3, 1.2, 2.4, 4.8, 9.6, 



1.2/0.075



9.6, 4.8, 2.4



A.8/10 Modem Type (MT). V.21, V.22, V.22bis, 



V.26ter, V.32, V.23, 



auto



V.32, V.26ter, 



V.22bis



A.21/1 Radio Channel Requirement (RCR). dualHR, FR, dualFR dualFR



A.25.1/2 Loop C delay Full rate (round trip delay, in 



number of TDMA frames)



0 ... inf



A.25.1/6 Loop C delay Half rate (round trip delay, in 



number of TDMA frames)



0 ... inf



A.25.1/7 Averaging time Tav



This time is the time between the first and the 



last measurement sample taken on one carrier 



during one averaging period when measurering 



received signal strength



0 ... inf



A.25.1/22 AMR C/I normalization factors (AFS, Improved 



RX performance, GSM 850) (units: dB)



0 ... inf



A.25.1/26 AMR C/I normalization factors (AFS, Improved 



RX performance, PCS 1900) (units: dB)



0 ... inf



A.25.1/27 AMR C/I normalization factors (AHS, Improved 



RX performance, GSM 850) (units: dB)



0 ... inf



A.25.1/31 AMR C/I normalization factors (AHS, Improved 



RX performance, PCS 1900) (units: dB)



0 ... inf



A.25.1/42 TCH/WFS C/I normalization factors (TCH/WFS, 



Improved RX performance, GSM850) (units: dB)



0 ... inf



A.25.1/46 TCH/WFS C/I normalization factors (TCH/WFS, 



Improved RX performance, PCS1900) (units: 



dB)



0 ... inf



A.25/1 at least one half rate service.



A.25/2 Speech supported for Full rate version 1 (GSM 



FR)



A.25/3 Speech supported for Half rate version 1 (GSM 



HR)



A.25/4 at least one data service.



A.25/5 at least one full rate data service.



A.25/7 at least one non transparent data service.



A.25/8 at least one transparent data service.



A.25/10 at least one asynchronous data service.



A.25/11 at least one asynchronous non transparent data 



service.



A.25/12 2.4 k full rate data mode.



A.25/14 4.8 k full rate data mode.



A.25/16 9.6 k full rate data mode.



A.25/17 non transparent service with full rate channel at 



a user rate of 4.8 kbit/s.



A.25/18 at least one bearer capability.



A.25/19 at least one MT circuit switched basic service.



A.25/20 at least one MO circuit switched basic service.



A.25/22 at least one service on traffic channel supported



A.25/23 dual rate radio channel types (no relation to 



supported speech codecs)



A.25/25 at least one teleservice.



A.25/26 CC protocol for at least one BC.



A.25/29 at least one supplementary service.



A.25/30 non call related supplementary service.



A.25/31 at least one short message service.



A.25/32 (SMS) reply procedure.



A.25/33 replace SMS.
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Features for OUT: UE910-NAR 



Allowed ValuesDesignation Description Supported Value(s)



A.25/34 display of received SMS.



A.25/35 SMS status report capabilities.



A.25/36 Storing of short messages in the SIM.



A.25/38 detach on power down.



A.25/39 detach on SIM remove.



A.25/40 SIM removable without power down.



A.25/42 Plug-In SIM.



A.25/43 Disable PIN feature.



A.25/44 PIN2 feature.



A.25/45 Feature requiring entry of PIN2.



A.25/46 Chars 0-9, *, # supported



A.25/47 A, B, C, D chars. supported



A.25/48 automatically enter automatic selection of PLMN 



mode.



A.25/49 alerting indication to the user.



A.25/52 In-Call modification.



A.25/53 follow-on request procedure.



A.25/54 refusal of call.



A.25/58 MT2 Configuration.



A.25/59 MT2 Configuration or any other possibility to 



send data over Um interface.



A.25/60 Permanent Antenna Connector.



A.25/65 Speech supported for Full rate version 2 (GSM 



EFR)



A.25/66a RLP supports non default parameters



A.25/73 Implementation of cause number 27 of busy 



autocalling in category 2



A.25/79 Speech supported for Full rate version 3 (FR 



AMR)



A.25/83 Support of one PDP context activation



A.25/84 Support of more than one PDP context 



activation



A.25/85 Support of more than one PDP context 



activation simultaneously on the same SAPI



A.25/87 Support of GPRS header compression



A.25/89 Support for user settings of minimum QoS



A.25/90 Automatic GPRS attach procedure at switch-



on/power-on



A.25/91 MMI controlled attach/detach procedures for 



non-GPRS services



A.25/92 Automatic attach procedure when MS identity 



cannot derived by the network



A.25/93 Automatic MM IMSI attach procedure at switch-



on / power-on



A.25/94 Support of SIM Application Toolkit



A.25/96 1,8V/3V SIM/ME interface.



A.25/98 Support of stored list cell selection



A.25/99 at least one service not support immediate 



connection



A.25/102 EFR_EmgCallSetup message contains the 



bearer capability



A.25/105 User requested combined GPRS and non-GPRS 



detached without powering off



A.25/106 User requested non-GPRS detached



A.25/109 Support of Multiple SMS



A.25/111 GPRS attach attempted automatically due to 



outstanding request
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Features for OUT: UE910-NAR 



Allowed ValuesDesignation Description Supported Value(s)



A.25/112 Speech supported for Half rate version 3 (HR 



AMR)



A.25/113 AMR Loop Back Modes



A.25/114 TTY services



A.25/116 Support of MO SMS Concatenation



A.25/117 Support of MT SMS Concatenation



A.25/118 NITZ Supported



A.25/119 Use of NITZ DST (Daylight Saving Time)



A.25/122 Support of GPRS header compression algoritm 



type RFC 1144



A.25/123 Support of GPRS header compression algoritm 



type RFC 2507



A.25/129 Support of DARP phase 1



A.25/130 Support of Card Application



A.25/132 MS with improved receiver performance



A.25/137 Support of GSM Speech Full Rate version 5 



(TCH/WFS)



A.25/138 Support  of overwriting the existing Class 2 SMS



A.25/139 Support of Repeated SACCH



A.25/143 MS with no components having RF performance 



sensitive to vibration condition during testing



A.25/144 Use of NITZ Full Name



A.25/146 Use of NITZ Universal Time



A.25/147 Use of NITZ Local Time Zone



A.25/149 Support of Repeated FACCH



A.25/151 Controlled Early Classmark Sending



A.25/152 SS Screening Indicator 00, 01, 10, 11 10, 01, 11, 00



A.25/155 Classmark 3 options available



A.25/157 UCS2 treatment



A.25/165 Support of public basic MMI strings to 



change/unblock PIN



A.25/166 UMTS AKA capable



A.27/1 see 51.010-2; UL/DL: 12.2 kbps



A.27/2 see 51.010-2, UL/DL: 14.4 kbps



A.27/3 see 51.010-2; UL/DL: 28.8 kbps



A.27/4 see 51.010-2; UL/DL: 57.6 kbps



Features for scope: UTRA_v2



34121_A.1/



1



FDD (DS)



34121_A.1/



4



GSM



34121_A.1/



5



GPRS



34121_A.2/



1



Circuit Switched



34121_A.2/



2



Packet Switched



34121_A.2/



3



UE supports UE operation mode A: PS and CS 



simultaneously



34121_A.2



a/1



Narrow band speech (AMR)



34121_A.2



a/2



Emergency call



34121_A.4/



1



Call Control



34121_A.4/



2



Mobility Management
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Features for OUT: UE910-NAR 



Allowed ValuesDesignation Description Supported Value(s)



34121_A.4/



3



Session Management



34121_A.4/



4



GPRS Mobility Management



34121_A.4/



5



Radio Resource Control



34121_A.4/



6



Packet Data Convergence Protocol



34121_A.4/



7



Broadcast/Multicast Control



34121_A.4/



8



Radio Link Control



34121_A.4/



9



Medium Access Control



34121_A.4/



10



Physical Layer



34121_A.5/



1



UE test loop



34121_A.5/



2



Support of UE test loop mode 1 with UL RLC 



SDU size bigger than 12160 bits (1520 octets)



34121_A.6/



1



Chip rate 3,84 Mcps



34121_A.6/



3



Frequency band: 1 850-1 910, 1 930-1 990 MHz



34121_A.6/



5



TX-RX Freq. Sep: 190 MHz



34121_A.6/



6



TX-RX Freq. Sep: 80 MHz



34121_A.6/



8



Carrier raster: 200 kHz



34121_A.6/



13



Output RF spectrum emissions



34121_A.6/



16



Frequency band: 824 - 849, 869-894 MHz



34121_A.6/



17



Frequency band: 830-840, 875-885 MHz



34121_A.6/



26



Frequency band: 830 - 845, 875 - 890 MHz



34121_A.6



a/1



UE Power Class 3 for Operation Band II (+24 



dBm)



34121_A.6



a/10



UE Power Class 3 for Operation Band V (+24 



dBm)



34121_A.6



a/13



UE Power Class 3 for Operation Band VI (+24 



dBm)



34121_A.6



a/40



UE Power Class 3 for Operation Band XIX (+24 



dBm)



34121_A.7/



1



Support of turbo decoding



34121_A.7/



2



Support of turbo encoding



34121_A.7/



10



Support of uplink and downlink compressed 



mode



34121_A.7/



14



Support of HS-PDSCH



34121_A.7/



15



Support of E-DPDCH



34121_A.7/



18



Support of F-DPCH



34121_A.7/



19



Support of DPCCH Discontinuous Transmission



34121_A.8/



8



Category 8
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Features for OUT: UE910-NAR 



Allowed ValuesDesignation Description Supported Value(s)



34121_A.9/



6



Category 6



34121_A.1



0/1



Up-link reference measurement channel 12.2 



kbps (FDD)



34121_A.1



0/2



Down-link reference measurement channel 



12.2 kbps (FDD)



34121_A.1



0/3



Up-link reference measurement channel 64 



kbps (FDD)



34121_A.1



0/4



Down-link reference measurement channel 64 



kbps (FDD)



34121_A.1



0/5



Up-link reference measurement channel 144 



kbps (FDD)



34121_A.1



0/6



Down-link reference measurement channel 144 



kbps (FDD)



34121_A.1



0/7



Up-link reference measurement channel 384 



kbps (FDD)



34121_A.1



0/8



Down-link reference measurement channel 384 



kbps (FDD)



34121_A.1



0/9



Up-link reference measurement channel 768 



kbps (FDD)



34121_A.1



2/1



UE without vibration sensitive components



R recommended - the test case is recommended



2.4 Setups used for Testing



For each setup a relation is given to determine if and which samples and auxiliary equipment is used.



The left side list all OUT samples and the right side lists all auxiliary equipment for the given setup.



Sample No. Sample Description AE No. AE Description



Setup No. List of OUT samples List of auxiliary equipment



01.01.01  (HW: 0



SW: 12.00.503-B036)



EUT 01Sample:



3 Results



3.1 General



Available at the test laboratory.



The results of the inspection are described on the following 



pages, where 'Conformity' or 'Passed' means that the 



certification criteria were verified and that the tested device is 



conform to the applied standard.



In cases where 'Declaration' is printed, the required documents 



are available in the manufacturers product documentation.



In cases where 'not applicable' is printed, the test case 



requirements are not relevant to the specific equipment 



implementation.



Documentation of tested



devices:



Interpretation of the 



test results:
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3.2 List of the Applicable Body



(Body for Scope: GERAN_v1)



Designation Description



Official PTCRB NAPRD.03 v5.14NAPRD.03 v5.14 bis



(Body for Scope: UTRA_v2)



Designation Description



Official PTCRB NAPRD.03 Version 5.14, forced from 18th 



December 2012 plus new 5-day-rule PVG changes.



NAPRD.03 v5.14 bis



3.3 List of Test Specification



Test Specification: 3GPP TS 34.121-1



Date / Version 2013/03/05   Version: 10.6.0



Title: 3rd Generation Partnership Project;



Technical Specification Group Radio Access Network;



User Equipment (UE) conformance specification;



Radio transmission and reception (FDD);



Part 1: Conformance specificationDescription:



Test Specification: 51.010-1



Date / Version 2013/03/13   Version: v11.0.0



Title: 3GPP TS 51.010-1



Part 1: Conformance specificationDescription:
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3.4 Summary



Test Case Identifier / Name



SetupDate of TestResultCatTest (condition) Ref.



Lab



Test Specification: 3GPP TS 34.121-1



8.7.9 UE Transmission Power Headroom



8.7.9; FDD2, TH, VH A 2013/04/02 01.01.01Lab 2Passed



8.7.9; FDD2, TH, VL A 2013/04/02 01.01.01Lab 2Passed



8.7.9; FDD2, TL, VH A 2013/04/02 01.01.01Lab 2Passed



8.7.9; FDD2, TL, VL A 2013/04/02 01.01.01Lab 2Passed



8.7.9; FDD2, TN, VN A 2013/04/02 01.01.01Lab 2Passed



8.7.9; FDD5, TH, VH A 2013/04/02 01.01.01Lab 2Passed



8.7.9; FDD5, TH, VL A 2013/04/02 01.01.01Lab 2Passed



8.7.9; FDD5, TL, VH A 2013/04/02 01.01.01Lab 2Passed



8.7.9; FDD5, TL, VL A 2013/04/02 01.01.01Lab 2Passed



8.7.9; FDD5, TN, VN A 2013/04/02 01.01.01Lab 2Passed



Test Specification: 51.010-1



14.2.20 Reference Sensitivity - TCH/AHS-INB



14.2.20; Frequency Band = 1900 A 2013/04/02 01.01.01Lab 1Passed



14.2.20; Frequency Band = 850 A 2013/04/02 01.01.01Lab 1Passed



14.4.17 Co-channel rejection - TCH/AFS-INB



14.4.17; Frequency Band = 1900, Hopping = 



Yes



A 2013/04/02 01.01.01Lab 1Passed



14.4.17; Frequency Band = 850, Hopping = 



Yes



A 2013/04/02 01.01.01Lab 1Passed



14.4.17; Frequency Band = 1900, Hopping = 



No



A 2013/04/02 01.01.01Lab 1Passed



14.4.17; Frequency Band = 850, Hopping = 



No



A 2013/04/02 01.01.01Lab 1Passed



14.4.18 Co-channel rejection - TCH/AHS-INB



14.4.18; Frequency Band = 1900 A 2013/04/02 01.01.01Lab 1Passed



14.4.18; Frequency Band = 850 A 2013/04/02 01.01.01Lab 1Passed



14.10.3 Performance of the Codec Mode Request Generation - TCH/AFS - improved RX



14.10.3; Frequency Band = 1900 A 2013/04/02 01.01.01Lab 1Passed



14.10.4  Performance of the Codec Mode Request Generation - TCH/AHS - improved RX



14.10.4; Frequency Band = 1900 A 2013/04/02 01.01.01Lab 1Passed



14.11.2.1 DARP ph1 - Speech bearer tests / TCH/AFS / DTS-1



14.11.2.1; Frequency Band = 1900 A 2013/04/03 01.01.01Lab 1Passed



14.11.2.1; Frequency Band = 850 A 2013/04/03 01.01.01Lab 1Passed



14.11.2.2 DARP ph1 - Speech bearer tests / TCH/AFS / DTS-4



14.11.2.2; Frequency Band = 1900 A 2013/04/03 01.01.01Lab 1Passed



14.11.2.2; Frequency Band = 850 A 2013/04/03 01.01.01Lab 1Passed



14.11.2.3 DARP ph1 - Speech bearer tests / TCH/AFS / DTS-2/3/5



14.11.2.3; Frequency Band = 1900 A 2013/04/03 01.01.01Lab 1Passed



14.11.2.3; Frequency Band = 850 A 2013/04/03 01.01.01Lab 1Passed



14.11.3.1 DARP ph1 - Speech bearer tests / TCH/AHS / DTS-1



14.11.3.1; Frequency Band = 1900 A 2013/04/03 01.01.01Lab 1Passed



14.11.3.1; Frequency Band = 850 A 2013/04/03 01.01.01Lab 1Passed



14.11.3.3 DARP ph1 - Speech bearer tests / TCH/AHS / DTS-2/3



14.11.3.3; Frequency Band = 1900 A 2013/04/03 01.01.01Lab 1Passed



14.11.3.3; Frequency Band = 850 A 2013/04/03 01.01.01Lab 1Passed
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4 Test Equipment Details



4.1 List of Used Test Equipment



The calibration, hardware and software states are shown for the testing period.



Test Equipment R&S CRTU-RRM



Lab ID: Lab 2



Manufacturer: ROHDE & SCHWARZ GmbH & Co.KG



Description: RRM Conformance Test System



Type: R&S CRTU-RRM



Serial Number: n/a



  Single Devices for R&S CRTU-RRM



Single Device Name ManufacturerSerial NumberType



Add. Unit for CRTU-G 



GSM (multi channel 



and data appl. Test)



CRTU-S 100415 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/12/03Calibration 2013/12/02



Baseband Signal 



Generator, Base Unit



AMU200A 100382 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2013/01/15Calibration 2014/01/14



HW/SW Status Date of Start  Date of End



2010/02/01Firmware 02.05.269.83 (Release)



R&S COMPASS 2.1.79.0 (Release)



Bios Version FMR7-Bios-0.22-GP01.02



CRTU WCDMA 



Multichannel 



Extension Unit



CRTU-M (CRTU-PU) 100126 ROHDE & SCHWARZ GmbH 



& Co.KG



Giant - Temperature 



& Humidity Chamber



GTH-17-20-SP-SD MAA1107-004 Giant



Programmable 



analyzer/DC power 



supply



NGMO1 100460



Calibration Details Last Execution   Next Exec.



2012/11/19Calibration 2013/11/18



RF Unit for CRTU-M CRTU-M (CRTU-RU) 100429 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/11/30Calibration 2013/11/30



RF Unit for CRTU-W CRTU-W (CRTU-RU) 100428 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2013/01/18Calibration 2014/01/17



Spectrum analyzer 20 



Hz - 3.6GHz, -150 - 



+30 dBm



FSU3 200412 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/11/30Calibration 2013/11/29



HW/SW Status Date of Start  Date of End



2011/02/01Firmware Rev. 4.41 SP2



BIOS Rev. v5.1-22-1



Specifications Version 14.00
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  Single Devices for R&S CRTU-RRM (continued)



Single Device Name ManufacturerSerial NumberType



Test Equipment for 



Protocol Verification 



of GSM Terminals



CRTU-G 100413 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/12/05Calibration 2013/12/05



HW/SW Status Date of Start  Date of End



2013/01/30BP 1.50



EP 3.60



ASP 5.6.1



ApplComm 7.30,7.31,7.43,7.50



MDDB 25.06.05



VM 3.90.0



Test Package:



CRTKEGS,CRTKLU13.10,



CRTKSS1 2.40,CRTKSS2 2.00,CRTKSS3 1.90,



CRTKSS5 2.10,CRTKSS6 1.91,CRTPK1 3.30,



CRTPK2 3.20,CRTPK3 3.30,CRTPK4 3.41,



CRTPK6 3.10,CRTPKB 3.20,CRTPK8 3.20,



CRTPK9 3.30,GC01 2.10,GC02 2.40,GC03 2.00,



GC04 1.81,GC05 2.00,GC06 1.90,GC07 2.00,



GC08 1.84,GC09 4.40,GC10 1.70,GC12 1.60,



GC16 1.70,GC18 4.80,GC21 1.50,GC22 1.90,



GC23 1.80,GC24 2.01,GC28 1.40,GC29 1.60,



GC31 4.60,GC32 4.40,GC33 4.61,GC34 4.80,



GC35 4.70,GC36 4.60,GC37 4.60,GC39 4.60,



GC41 4.80,GC53 1.60,GC54 1.30,GC56 1.40,



GC61 4.60,GC62 4.40,GC63 4.50,GC64 4.70,



GC65 4.50,GC68 4.60,GC69 4.80,GC70 4.61,



GC71 4.40,GC72 4.60,GC73 4.52,GC74 4.50,



GC75 4.70,GC76 4.60,GC77 4.61,GC78 4.50,



GC79 4.60,GC80 4.50,GC81 4.60,GC82 4.40,



GC83 4.50,GC84 4.71,GC85 4.70,GC86 4.60,



GC87 4.60,GC88 4.70,GC90 4.72,GC91 4.50



2013/04/22



Test Equipment for 



Protocol Verification 



of WCDMA Mobiles



CRTU-W (CRTU-PU) 100284 ROHDE & SCHWARZ GmbH 



& Co.KG



HW/SW Status Date of Start  Date of End
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  Single Devices for R&S CRTU-RRM (continued)



Single Device Name ManufacturerSerial NumberType



2012/09/27BP 1.50



EP 3.30



ASP 4.41, 4.45, 5.00, 5.10, 5.26



MDDB



 16.00, 18.03, 19.05.1.21, 19.07.1.22, 20.00.2.33,



 20.02.1.47, 20.03..1.59, 20.04..1.60, 20.05.1.61,



 20.06.1.62, 20.07.1.63, 20.8.1.64, 20.09.1.74



MCT-PathComp 1.01.1.3



Stack



 9.00.36, 9.02.0.38, 10.06.0.54, 10.12.0.69,



 10.14.0.71, 10.16.1.74, 10.17.1.76, 10.18.0.77, 



10.19.0.86



Tools 5.90.1.160



CRTU-WD04 8.11.1.4



CRTU-WF01 6.12



CRTU-WF02 1.22.1



CRTU-WT02 10.08.0.28



CRTU-RRM 5.90



Version Manager V4.0.4.19



Test Package:



 WE01, WE02, WE03, WE04, WE06, WE07, WE08, 



WE09, WE10,



 WE11, WE12, WE13, WE14, WE15, WE17, WE18 12.23



 WE16 6.72.0.4



2013/04/22
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Test Equipment TS 8950GW



Lab ID: Lab 1



Manufacturer: ROHDE & SCHWARZ GmbH & Co.KG



Description: RF Signaling Testing



Type: TS 8950GW



Serial Number: 100132



  Single Devices for TS 8950GW



Single Device Name ManufacturerSerial NumberType



10 MHz frequency 



standard include 



distributor 1:12



CS-RUB6 100121 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/11/28calibration 2013/11/27



Average power 



sensor 10 MHz- 18 



GHz, 200 pW - 200 



mW, N(m)



NRP-Z21 102330 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/11/24calibration 2013/11/23



Average power 



sensor 10 MHz- 18 



GHz, 200 pW - 200 



mW, N(m)



NRP-Z21 102331 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/11/24Calibration 2013/11/23



Control PC T3500 7V8FK4J Dell



HW/SW Status Date of Start  Date of End



2011/11/24[RS-PASS COMMON]



VERSION: 10.50 Build 33



[GSM]



RS-PASS APPLICATION 



 V5.21 Build 21,



 V5.22 Build 4,



 V5.23



[WCDMA]



RS-PASS APPLICATION



 V6.81 Build 15



 V6.82 Build 02



Main switching and 



cond. unit for 



TS8950G/W/GW



SSCU-GW 100064 ROHDE & SCHWARZ GmbH 



& Co.KG



Multi cell extension 



unit GSM/WCDMA



CRTU-PU(W) 100010 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/11/30Calibration 2013/11/29



HW/SW Status Date of Start  Date of End
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  Single Devices for TS 8950GW (continued)



Single Device Name ManufacturerSerial NumberType



2011/12/15CRTU-W Signalling Software V6.82 Build 02



CRTU-MDDB 20.07.1.63



MCT LicProxy 5.31.4.69



MCT-MDDB 20.3.1



Protocol Stack 10.17.1.76



Message Description Data Base 19.05.01



CRTU-WP04 5.70.5.97



CRTU-WP06 5.70.5.97



CRTU-WP07 5.70.5.97



CRTU-WT04 5.70.5.97



CRTU-WT13 5.70.5.97



MCT Tools 5.70.5.97



CRTU-3G Stack 10.10.2.67



Multiband ASCU 



FDD1-3+X



ASCU-WF1 100017 ROHDE & SCHWARZ GmbH 



& Co.KG



Multiband ASCU 



FDD4,5,6,7,8,9



ASCU-F4-9 100041 ROHDE & SCHWARZ GmbH 



& Co.KG



Multi-band ASCU for 



GSM (4 bands)



ASCU-G1 100016 ROHDE & SCHWARZ GmbH 



& Co.KG



Programmable 



analyzer/DC power 



supply



NGMO1 100458



Calibration Details Last Execution   Next Exec.



2012/11/19Calibration 2013/11/18



Signal Generator 



Basic Unit



SMF100A 101348 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/12/21Calibration 2013/12/20



HW/SW Status Date of Start  Date of End



2011/12/21FW 2.20.232.16



R&S COMPASS 3.0.12.3



Bios Version LPC6+-Bios-V0.30-GP-03.00



Spectrum Analyzer 



20Hz - 26.5 GHz, -



145 - + 30 dBm



FSU26 201000 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/12/03Calibration 2013/12/02



HW/SW Status Date of Start  Date of End



2012/11/23FW 4.51 SP1



Bios V5.1-22-1



Specification Version 14.00



Temperature Chamber MHU-225LA 981120 TERCHY



Calibration Details Last Execution   Next Exec.



2013/01/03Calibration 2014/01/02



Universal Protocol 



Tester



CRTU-RU(G) 100802 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/11/30Calibration 2013/11/29



HW/SW Status Date of Start  Date of End
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  Single Devices for TS 8950GW (continued)



Single Device Name ManufacturerSerial NumberType



2011/12/12RF-Library V10.50(33), V10.37



BP 1.20, 1.32, 1.33



EP 1.71, 3.21



ASP 



 3.35, 3.37, 3.38, 4.60, 4.63, 4.69, 4.74, 4.80, 4.90, 



5.10, 5.28



CRTU-G OPSW Rel6 Fill Bits Patch01



CRTU-G Patch#01 B04



MCT-MDDB 15.01.00, 20.03.1.59, 20.2.1, 20.3.1



Protocol Testing Tools (GUI) V5.31.0006



Vector Signal 



Generator



SMU200A 103950 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/11/27Calibration 2013/11/26



HW/SW Status Date of Start  Date of End



2011/11/24FW 02.10.111.153



R&S COMPASS 2.1.79.0



Bios Version FMR7-Bios-0.22-GP01.02



Vector Signal 



Generator



SMU200A 103951 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/11/27Calibration 2013/11/26



HW/SW Status Date of Start  Date of End



2011/11/24FW 02.10.111.153



R&S COMPASS 2.1.79.0



Bios Version FMR7-Bios-0.22-GP01.02



Vector Signal 



Generator



SMU200A 103952 ROHDE & SCHWARZ GmbH 



& Co.KG



Calibration Details Last Execution   Next Exec.



2012/11/27Calibration 2013/11/26



HW/SW Status Date of Start  Date of End



2011/11/24FW 02.10.111.153



R&S COMPASS 2.1.79.0



Bios Version FMR7-Bios-0.22-GP01.02



Vibration System VS-100V 16293 Vibration Source Technology 



Co. Ltd



Calibration Details Last Execution   Next Exec.



2013/01/14Calibration 2014/01/14
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5 Annex



5.1 Additional Information for Sample Description



Photographs for the EUT



1.Front view of the EUT
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Photographs for the EUT



2.Rear view of the EUT
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